




-3-

International T -9 TracTracTor equipped with hood side doors. 

I~ternational TD-9 TracTr~c"tor equipped with hood side doors. 

" .-



Camshaft 
Connecting 
Crankcase ...... . 
Crankcase oil 
Crankshaft 
Cylinder head ... 

. Crlinderhead 
Cylinder sleeves ..... . 
I;l"iy-epulley ..... ' .. 
E~ginesupports .. ;, ... ; .. . 

~;"';~t~~·u.r~'~~:~ :;:::,' " .. , ........... , ... . 
"'1F"Tfand waterpumppuHey ............ . 

. . . . 11}bricatin~oit ................. . 
er .... :.: ............. ,· ...... . 

.pumpand.corp:,~ctions ......... , .. . 
. ckageassorted ............. . 

C " ...... C'., d connec!ions ...•. '.:' ..... :.' , 
.L"bri¢iitiilgoil Hlter ...... c ••••••••• : • : •• 

Ll1b~icil.tm~<Oilpump .. ; . ; ....... : .... . 

g~et~;!~th~f~~fH~4·. '.:: : .' .'.:.'. '. :: 
rivea.iul bracket ............ . 

lji···:·:·)'·:i:· .,: .... ; ... ,. ; .... . 

. ,~l!!::~rt~~.~~a~T:·:::· ::::::':,>:::::::: 
:pufI'7Ys __ t:~?· .......... :: ~: :: : :: :: : ::. 

Fan. '" ,: ... ; ... , ...................... . 
F.anandwater pump pulley ....... . 
Filters-fuel. ..... : ...... : .. !c: 

lubricating-oil. 'c' ..••.•.......• 

NDEX)~ TO UNIT 

In 

106 
117 
109 
102 

Illust. 
Page 

44 

93 
94,98 
86,87 
.... -, ... 
86,87 

118 

HO 

104 
:1.16 
108 
102 

114 
76,80 
76,80 
76,80 
1'6,80 
0.' .', ••• 

133 
126 
126 
149 
130 
130 
1'15 
145 
130 
180 
174 

174A 
176 

l 



Description 

CHASSIS-Continued 

Final Drive 
Drive bevel gear .................... . 
Steering brakes and control. ......... . 
Steering clutch ...................... . 
Steering clutch cont~oL ............. . 
Steering dutch "eRease shaft and 

mechanism ....................... . 
Fuel pipes ............................ . 
Fuel tanks ........................... . 
Fuel injection pump air cleaner ....... . 
Front idle, .......................... . 
Gaskets-package assorted ............ . 

-5-

INDEX TO UNITS 

List 
Page 

145 
152 
151 
147 

149 
137 
137 
133 
166 
1S6 

Illust. 
Page 

145 
152 
149 
146 

149 
136 
136 
133 
166 

....... 

Description 

Track rollers .......................... . 
Track roller shield .................... . 
Track shoes ................. .' ........ . 
Track springs ......................... . 
Tyansmission ......................... . 

ATTACHMENTS-Special 

Air pipe extension .................... . 
Belt pulley ........................... . 
Belt puney drive shaft. ................ . 
Crankcase guard ...................... . 
Cutaway sprocket. .................... . 

List 
Page 

161 
161 
171 
161 
141 

193 
201 
199 
190 
157 

Gasoline shainer ..................... . 139 
Gear shiHer mechanism ............... . 141 
Hand Brake (Modified Units) ......... . 155 
Hood and side shel'ts ................ . 180 
hnplovement packages ............... . 

136 
140 
155 
180 

E':::I.:";::"' ................. 1 226, 
235, 
236 
230 
220 

187 ........ Lighting-Bosch No-Batte~y generator 
Instruments .......................... . 131 130 Lighting-Delco-Remy ............... . 
Insbument panel ..................... . 131 130 
Lulbrica tor-hand .................... . 182 182 Lighting switch ..................... . 

bucket. .................. . 183 IS3 Starting-Delco-Remy ............... . 
Main frame and covers ............... . 
Main bame side channels ............ . 
Overhaul packages ................... . 

121 120 
122 122 
187 ........ 

E"haus< extension ..................... 1 

Exhaust muHler ....................... . 
Package assorted gaskets ............. . IS6 . . . . . . . . Extended track frame .................. . 
Radiator and connections ............. . 124 124 Front bumper ......................... . 
Radiator shutter ...................... . 195 195 Front idler shield ..................... . 
Seat ................................. . 176 176 Front power take-off coupling .......... . 
Sprocket drive ....................... . 157 156 Front pun hook ....................... . 
Sprocket drive pinion and shaft ....... . 151 156 Guards-crankcase .................... . 
Steering b.akes and conbol. .......... . 152 152 :radiator ........ : ............. . 
Steering clutch ...................... . 151 149 Heavy duty back ,"oller shield .......... . 
Steering clutch control. .............. . 147 146 ljeavy front idle ....................... . 
Steering dutch release shaft and High altitude pistons .................. . 

mechanism ......................... . 149 149 High seat. ............................ . 
Tools ................................ . 181 un Hood side doors ...................... . 
Track assembly Hour ~etel!' ........................... . 

Front idler ......................... . 166 166 Low bofling point thermostat and heat 
Track chain ......................... . 168 168 indica to •..... ,." .. \ ................. . 
Track frame ........................ . 161 161 Muffler ............................... . 
Track frame diagonal brace .......... . 172 172 Odometer .............. ' .............. . 
Track idler .......................... . 161 161 Pre-cleaner ........................... . 
Track lollers ........................ . 161 161 Power take-off-front coupli:l:ig ......... . 
Track loller shield .................. . 161 161 real' ........ o •••••••••• • 

Track shoes ......................... . 171 170 rear (reduced speed) ... . 
Track spring ........................ . 161 161 Radiator guard ........................ . 

Track Drive Radiator· shutter ....................... . 
Sprocket drive ...................... . 
Sprocket drive pinion and shaft. ..... . 

157 156 
157 156 

Reduced speed power take-off, rear ..... . 
Re..,.erse flow fan (Modified Units) ..... . 

Track frame pivot shaft. .............. . 157 156 Rigid track bame ..................... . 
Track frame ........................... . 161 161 Shields-bont idler ............ " ..... . 
Track hame diagonal brace ............ . 172 172 back roller (heavy duty ....... '. 
Track hame guide ..................... . 122 122 Spark anester ........................ " 
Track bame guide rollers .............. . 
Track £lame guide roller brackets .. " ... . 
Track hame pivot shaft ................ . 
Track idler ........................... . 

122 122 
122 122 
157 156 
161 161 

Sprocket-cutaway .................... . 
Sprocket drive gear housing outer cap 

screw guard ........................ . 
Sprocket rock deflector ................ . 
Track roller shield (heavv duty) .. " .... . 

DETAILS OF ASSEMBLy ........... '" ............... page 237 

NUMERICAL XNDEX ................................. page 281 

234 
220 

192 
192 
165 
191 
196 
189 
190 
190 
191 
161 
167 

14 
179 
209 
207 

19,58 
192 
208 
194 
189 
199 
204 
191 
195 
204 

19,68 
198 
196 
161 
1.92 
196 

196 
197 
161 

I 

Illust. 
Page 

161 
161 
170 
161 
140 

193 
200 
199 
190 
166 

23S, 236 

228 
{ 212,214, 

218 
234 

{ 210, 214,' 
216,218 

192 
192 
161 
191 
196 
189 
190 
190 
191 
161 
166 

14 
176 
209 
207 

19,58 
192 
20S 
194 
189 
199 
204 
191 
196 
204 

19,58 
198 
196 
161 
192 
196 

196 
197 
161 



- 6 -

liN UNITED,STA TES-OF Al;JIEruCA 



e·.··.··•··· "t', ' 

- 7 -

CARBURETED ENGINE 
1--~-----c!! 

4 Ii 6 7 8 9 4 Ii 7 10 8 11 1213 
I I I I I I 1 

I I I I I I 
I I I 

~j',\\ 
I 

", \ .\ 
\ , 

24 23 22 

39 

¥~:J' I , 

3836 37/ 
<-;w-_31i 

PART 
NUMBER 

58511 0 
62866 0 

52791 DX 
52793 OA 

46224 OAX 
46221 DAX 
52786 D 
46222 OAX 
46223 OAX 
52784 DX 

38<~~,34 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

DESCRIPTION SERIAL NUMBER 

CYLINDER HEAD, VALVE HOUSING, VALVES AND VALVE LEVERS 

1 VALVE COVER STUD NUT WASHER (ORDER 62866 0) 
1 VALVE COVER STUD NUT WASHER (WILL WOR~ FOR 58511 0) 
2 VALVE COVER 

3 VALVE COVER GAS~ET 

4 EXHAUST VALVE LEVER, R.H. WITH BUSHING,46225 OA 

5 INTA~E VALVE LEVER, L.H. WITH BUSH lNG, 46225 OA 
6 VALVE LEVER SPRING 

7 INTA~E VALVE LEVER, R.H. WITH BUSH lNG, 46225 DA 
8 EXHAUST VALVE LEVER, L.H. WITH BUSHING, 46225 DA 

9 VALVE LEVER SHAFT OIL SLEEVE 
SET SCREW, 1/4 X 5/8" N.C. HEADLESS (CONE POINT) 
HEX. JAM NUT, 1/4" N.C. 

GENUINE 

~·PAR'S 

14----.Jot 

lli-~ 

16---

17'~ 

1~~ 

19-

3 
3 
1 
1 

2 
2 
2 
2 
2 
1 
2 
2 



- 8- GtNUINE 
_J,IRTS 



Reference numbers only are shown i11 illustration. Use I H C part llltmhers ill ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts silow" Wilh """,hers. 

LQ] 
ModHied Units 9-_~ 

'I 8 10-_-,,,-@ 

~ 
~

13 
; 

I 

~ .. 
dI 

Ii 17 

~.~-151~ 
\ 

E!!J--lll 

'~--19 

~--20 

24 

28 29 30 31 ~ ~~ 
34// ...-./.// 

35/:~ ~ 

:::>/~ 

2'1 

Modified Unit. 

Modified Units 

TCEM 501 to 779 

"-
"-

" ~ " Q \ ," 1\ \ \ ", 
',I \ 46 4'1 48 
44 \ 45 

19 

lIP,Q-," 
60A 67 63~' 61.11. , 

"B3A 

-8OA 

, , 
50 

69 
~,-"J'O 

~-'l'8 

~ 

TCBM 780 up 

t", ",r·,',",r.·',%t'1?','~""" ~ij'~~ 

~.~ f 
I 
\ 

M 

71/4i 

\ 
\ 
\ 
\ 
\ 
\ 

55 

73 
I 

1 
1 
1 
I 
I 

57 

/~ ~ 
72 ~ I I I 

74 75 

, 
\ 

Modified Unit. 
21 

, 
\ , 
I , 
58 

I 
I 
I 

59 

~,'~ 
t: f 

I ,I 
I 1 

76 77 

, CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS 

'-D 



_ 10_ 

CARBURETED> ENGINE. 
DESCR[PTION SERiAL NUMBER 

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS CAMSHAFT;AND RELATED PARTS 
."0-",:':' . . :' .... I ': •• ". 

51316 D 3 
513130 4 

21069 V 

31729 D 6 CRANKCASE Ie/AHR DRki:N\·.COCK. .'. I 

o 52790 D 7 Cn I NOER HEAD STUD, ;'LONG ' ..• '. . ....• ".:' • • 6 
..... 52789 D 

13 

61316 D 
32888 D 

8 Cvu NDER HEAD STUD ,YSHORT 

9 
9 

19 
19 

59109 D 10 . 

61317 D 10 CVUNDER HEAl) STUD NUT WASHER (Will WORK FOR 59109 DJ 

" -8M 50 1 TO 779 2 
60570 D II PUSH Roo CHAMBER SI6~PLATE GASKET 2 

. 51324 D 12 I ... 

CAP SCREW, 3/Bxd -I/B" N •C. HEX HEAD 2 
. 52822 DX 0'.13 V ALN E PUSH Roo . . 

VALVE TAPPET' •. : •..• . 

.. 

.... . ... 
". 51790 D 
:.' .' 

; 6392. ox. 16 1 DLER ~GEAR.SHAF:TW.LT.H.Dow.El. ;PI N >;::>........ ·· ••.. :<i·:···· .' ...... . . ; .. i····'1 
.' 

I 
... ; 

': .. '; 

; ;:;: .... 1 : ...•. :... . .•. 

": 
. :' 

t. 
,'; .' 

;. -

.. 

> 
52762 DX 22 CRANKCASE OIL SEAL RETAINER PLATE WITH 2STu6s,~6135. D ; .. ;. 

.... CAP SCREII, 3/8 X I" N.C. HEX. HEAD "', .' 4 
. lOCKWASHER; 3/8 .. ··· . J". ...... .. 4 

47697 DB. 23 2 

250760 24 2 

47696D 25 2 . 

49952 D 26 9 ;··;c. 

535600 26 9 
9 

lOCI<IIASHER,5/B" 9 



PART REF. 
NUMBER NO. 

51336 ox 27 

46135 0 28 

25093 DA 29 
51312 0 30 
6534 DAX 31 

9268 ox 31 

6533 OA 32 

9261 0 32 

47698 D 33 
46131 D 34 
46136 0 35 

13231 D 36 
13439 v 31 

41840 D 38 

46246 D 39 
43591:l V 40 
50410 DA 41 
50410 DA 41 
25086 DA 42 

8318 D 43 

8318 DB 43 

- II _ 

CARBURETED ENGINE 
DESCRIPTION I SERIAL NUMBER 

REAR ENGINE SUPPORT 

CAP SCREW, 3/8 X 7/8" N.C. HEX. HEAD 
CAP SCREW, 1/2 X 1-1/4" N.C. HEX. HEAD 
CAP SCREW, 5/8 X 2" N.C. HEX HEAD 
LOCKWASHER, 3/8" 
LOCKWASHER, 1/2" 
LOCKWASHER, 5/8" ., 

CRANKSHAFT REAR OIL SEAL RETAINER PLATE· ·S.TUD 

HEX. NUTS, 3/8" N.r. 
LOCKWASHER, 3/8" 

CRANKCASE OIL SEAL RETAINER PLATE rn T PLUG 
CRANKCASE OIL SEAL RETAINER PLATE GASKET 
CRANKSHAFT REAR OIL SEAL RE~A~NER, LOWER WITH 2 DOWEL PINS, 250760 
. (9268 ox WILL WORK) 

CAP SCREW, 3/8 X 1-3/8" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 
WASHER, 13/32" 1.0. X 3/4" 0.0. x No. 16 GA. 

CRANKSHAFT REAR OIL SEAL RETAINER, LOWER WITH 2 DOWEL PINS, 25076 0 
(6534 DAX WILL WORK) 

CAP SCREW, 3/8 . X 1-3/8" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 
WASHER, 13/32" 1.0. X 3/4" 0.0. X No. 16 GA. 

CRANKSHAFT REAR OIL SEAL RETAINER, UPPER (9267 DA WILL WORK) 
CAP SCREW, 3/8 X 1-3/8" N.C. HEX. HEAD 
CAP SCREW, 3/8 X 3" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 

WASHER, 13/32" 1.0. X 3/'t" O.D. X No. 16 GA. 
CRANKSHAFT REAR OIL SEAL RETAINER, UPPER (6533 DA WILL WORK) 

CAP SCREW, 3/8 X 1-3/8" N.C. HEX. HEAD -
CAP SCREII, 3/8 x 3" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 
WASHER, 13/32" I.D. x 3/4" 0.0. x No. 16 GA. 

CRANKSHAFT REAR Oil SEAL RETAINER GASKET 
CRANKCASE REAR DUST SEAL GASKET 
CRANKCASE REAR DUST SEAL 

CAP SCREW., 3/8 X 5/8" N.r. HEX. HEAD 
LOCKWASHER, 3/8" 

CRANKCASE WATER JACKET EXPANSION PL~G, 1-3/4" (END) ~, : .. 

CAMSHAFT REAR BEARING EXPANSION PLUG, 2-1/8" 
o. 

... 

CRANKSHAFT BEARING CAP STUD 
COTTER PIN, 1/8 X 1-3/8" 

CRANKSHAFT BEARING CAP STUD NUT WASHER 
CIIANKSHAFT BEAR I NG -CAP STUD NUT 
OIL HOLE CLEAN OUT PLUG, 1/8" 
OIL HEADER PLUG, 1/8" 
REAR ENGINE SUPPORT DOWEL PIN 
CRANKCASE (ORDER '62211 DO OR 62278 D8 TOOETHER WITH 

CENTER BHR I NG 6331:lD DX) TCBM 501T0856 
CRANKCASE (ORDER 8323 DCX OR 8323 DCZB TOGETHER WI TH 

CENTER BEARING 61180 ox) TCBM 8,)7T0214 I 

GENUINE o PAR'S 
NO. 

REQ'O 

I 
I 

6 
X 

I 

6 
2 
2 
2 
2 
2 
I 

I 
2 

2 
2 

I 
2 
2 
2 
I 
4 
2 

6 
6 

I 
4 
2 
6 
6 
I 
I 
I 

3 
3 
4 
I 

6 
6 
6 

6 
I 

3 
2 ---
I 

I 
x - As REQUI RED 



~.-. 
~J 

o 



o 



- 14-



-15 - GENlJlNE 

CARBURETED ENGINE GPARTS 
o PART REF, DESCRIPTION t SERIAL NUMBER 

NO,· 
NUMBER NO, REQ'D 

- "-_. 

8286 DR 13 PISTON (STANDARD)(ORDf:R 56253 DA) TCBM 501 T0372~ '4 __ , ___ " 

9000 DR 13 P-t STON (5000 FT, ALTITUDf:-SPf:CIAL) (Kf:ROSf:Nf: OR 01 ST I LLATf:-GASOLI Nf:) -- 'j 

(ORDER 60193-DA) TCBM 501 TO 3728 4 
9000 DR 13 PISTON (8000 FT. ALTITUDf: - Spf:CIAL){HIGH COMPRf:SSION GASOLINf:) ---.-- .. --

(ORDf:R 60193 DA) __ :tc6M'501 "t6':3728 4 

9001 DR 13 PISTON (Booo FT. ALTITUDf: - SPf:C I AL )(Kf:ROSf:NE OR 0 Isf (LLAtE:;G~SOL I NE) 

(ORDER 60194 DA'} TCBM 501 TO 3728 4 

9111 DR 13 PISTON (5000 FT. ALTITUDE - SPECIAL)(HIGH .COMPRESSION GASOLINE) 
(ORDER 60803 D) TCBM 501 TO 3728 4 

9722 DR 13 PISTON (5000 FT. ALTITUDE - SPEC I AL_)(ISEROSENE OR DIST I LLATE-GASOL I NE) 

(ORDER 68784-0) TCBM 3729 UP 4 

9722 DR 13 PISTON 8000 FT. ALTITUDE - SPECIAL(HiGH COMPRf:SSION GASOLINE) 
(ORDER 68784 D) TCBM 3729 UP 4 

9723 DR 13 PISTON .(5000 FT. AL T I TUDE - SPEC I AL )(HI GH COMPRESS I ON GASOL I NE) 
(ORDER 68786 D) TCBM 3729 UP 4 

9748 DR 13 ~ISTON 8000 FT. ALTITUDE-SPECIAL)(KEROSENE OR DISTILLATE-GASOLINE) 
(ORDER 68788 D) TCBM 3729 UP 4 

56253 DA 13A CYLINDER SLEEVE WITH PISTON, COMPLETE (STANDARD) TCBM 501 TO 372~ 4 
56254 DB 13A SET OF FOUR CYLINDER SLEEVES WITH PISTONS, 68782 0 (STANDARD) I 

60147 DA 13A SET OF Fou R CYLI NDER "SU:£VES WITH PISTONS, 68784 0 
(8000 FT. ALTITUDE ~_SPECIAL)(HIGH COMPRESSION GASOLINE) I 

60193 DA 13A CYLINDER SLEEVE WITH PISTON, COMPLETE (5000 FT. ALTITUDE - SPECIAL) 
(KEROSENE OR DISTILLA,I.E-GASOLINE) TCBM 50r TO 3728 4 

60193 DA 13A CYLI NDER SLEEVE WITH PJS_TON, COMPLETE (8000 FT. ALTITUDE-SPECIAL) 
(HIGH COMPRESSION GASOLJ'NE) TCBM 501 TO 3728 4 

60194 DA 13A CYLI NDER SLEEVE WI TH PIS\O.N, COMPLETE (8000 FT. ALTITUDE-SPECIAL) 
(KEROSENE OR DISTILLATE-GASOLINE) TCBM 501 TO 3728 4 

60803 DA 13A CYLINDER SLEEVE WITH PISTON, COMPLET.E (5000 FT. ALTITUDE-SPECiAL) 
(HIGH COMPRESSION GASOLINE) .- TCBM 501 TO 372~ 4 

60147 DB 13A SET OF COUR_ CYLINDER SLf:EVES WITH-P_tST:9NS;:'68j~ 0 . 
(5000 FT. ALTITUDE - SPEC I AL) (KE ROS£N\::' '-oli','t)-f:sTI LLATE-GAsoL I NE) I 

60149 DB 13A SET OF .fOUR CYL I NDER SLEEVES WI TH PI !iTONS ,-"6.8788 0 
(Booo FT. AL T I TUDE - SPEC I A L) (KEROSENE OR-@l,~t!LL~TE-:-GAS!lL I NE) I 

60802 DB 13A SET 0, FOUR CYL I NDER SLEEVES WI TH PI STONS, 6818,~_D 

(5000 FT. ALTITUDE - SPEC I AL) (H I GH COMPRESS I ON"~AsoL'''''E) - I 

68782 0 13A CYL I NDER SL EEVE WiTH PISTON, COMPLETE (STANDARD) TCBM 3729 UP 4 
"." .. 

TCBM 501 TO 2374 4 

68784 0 13A CYLINDER SLEEVE WITH PISTON, COMPLETE (5000 FT. AL T I TUDf:-SPEC I AL) 
(KEROSf:Nf: OR DISTILLATf:-GASOLINE) ., "'1:'''' TCBM 3729 UP 4 " 

68784 D 13A CYLINDER SLEEVE WITH PISTON, COMPLETE (8000 FT. AL T I TUDE-SPEC I All, - .' :'-:",'. 

(HIGH COMPRESSION GASOLINE) TCB/ik~129" UP ,-:- ·:S';:. 4_ :.:. 

687860 13A CYLINDER SLEEVE WITH PISTON, COMPLETE (5000 FT. ALTITUDE-SPECIAL) ":>il'~ ~;t!).D .:} 
1: 

(HIGH COMPRESSION GASOLINE) TCBM 3729 u,p 
"-

·'S' 4 x' . 

68788 0 13A CYL I NDER SLEEVE WITH PiSTON, COMPLETE (8000 FT. AL T I TUDE-SPEC I AL-) {'':~ : . v",', " ,..~. " ... 
• -•• ' .< 

(KERO.SENE OR 0 1ST I LLATE - GASOLI NE) TCBM 3729 UP ()1." _4 

"";,: 
-.-

'..;, 

47640 DR 14 PISTON PIN BUSHING --4 

52750 oAX 15 CONNECTING ROD, COMPLETE 4- -;: f',~;'-\ '-
52751 oA 15A CONNECTING ROD CAP (ORDER 52750 DAX) 4 
52752 DA 16 CONNECTING ROD BEARING, UPPER (STANDARD) (ORDER 52752 oAX) 4 

52752 oAX 16 CONNECTING ROD BEARING, UPPER AND LOWER (STANDARD) 
(WILL WORK ,OR 52752 oA AND 62624 D) 4 

52757 DA 16 CONNECTING ROD BEARING, UPPER (.030" UNDER SI ZE)(ORDER 52757 oAX) 4 

52757 DAX 16 CONNECTING ROD BEARING, UPPER AND LOWER (.030" UNDERSIZE) 
(WILL WORK ,OR 52757 DA AND 62ce8 D) '-I 

62028 0 .16 CONNECT I NG ROD BEAR lNG, .LOWER ( 030" UNDERSI ZE )(ORDER 52757 oAX) 4 



PART 
NUMBER 

· 'b2624 i5' 

_ 16 _ 

CARBURETED .. ' ENGINE 
I ~. 

DESCRIPTiON .. , .. ': 

"'16 CONNECiiNGRoD BEARING, LOWER (STANDARO)(ORDER 52752 DAXY" 

52750 . DAY" .. '16A' CONNECT I"NG Rcio~. 5275();::r.)AX,\iiTH;8EARIHG~5<0752DAX 
..... 

47629 D 17 

SERIAL NUMBER 

, .,' 

.~-NO.· 

."E<J'D,., 

··4 

13055 0 18 CRANKSHAFT GEAR KEY (WOODRUFF"El"SjI6x T"r'······· .... "1 " .. , ... 

FAN DR! V EPui. u:v KEY (WOODRUFF "B"5/16 i:'l"j(OR DER'~]368ID;-:) ,,=, ="-T-CB!-M~"-C::5'-0-1-;T-.o-· -I =57-6;-.. '--+--1 -'--+.-.-..----13055 D 18 

33681 0 18 FAN'bkIYE" PULLEY KEY (WooDRuFF"B" 5/16x'I"NlcKEi'SftET')' ..... '" 

, (WilL WORK FOR '3()55 Dj." ,:,'~;'" " .' TCBMIS77:Up' ..... 2' 

6935 D 20 STARTING CRANK RATCHET I 

55911 ox 21 STARTING CRANK, COMPLETE .......... " '.' 

63139 DMX 21 STARTING.CRANK,COMPLETE (USED ON MODIFIED UNITS AOAMS'75l'" ". .," 
I 

G 3754 ' . '22 

4253 0 23 

4254 DA 24 

6652 DB 25 

36796 DA' . 25A . I' 

10319D 26" . I' 
'" ... , 

I 

...... ":." ." 

52818 DX 27 

52819 DX 27 

64364 DX 27 2 

52820 DX 28 

52821 DX 28 

63382 D 28A 

, " .' 

632l:l3 0 2& 

.. 

,. "'"" 

,',.,j. 'J.,O~pll:UND~~'?"~~lt;,"'< :. ',' .,.'. T,CBI'f21lI21-'p' 
64365DX< ;28B<Cll~'I'jK '~'l'fj~G,CENTiR (2'HALvESIIITHTHRUS'iWASHERS) .' .•... " , 

. ····1 ". ,- .:. 

"I 

528090l3P~9' CRANKSHAFT III THNuT, .4253D, ANo2DDWE.i:P\NS,: 469?3:0 (STANDARD) . . .......... ' I 

· •... 6~E§b~: 30 FLYWHEEL WITH RING GEAR; 33817 DB I 

. 27?5J:lt'lJ(, .. ':';3(j . fLYWHEEL WITH R I NO GEAR, 28173 DA (USED ON MOD I FI ED UNITS" ADAMS 75) . 

· •. f$9Y7P,M" ,·'31 CONTINUOUS POWER TAKE-OFf COUPLING (USED ON MODIF',ED 'uNlii;AoAMs·,75L I' ..... 

". .: 3 

598u DM 32 FLYWHEEL AND COUPLING BOLT LOCK (USED ON MODIFIED lJNi'TS' ADAMS 75) 

57913 D 33 FLYIIHEEL AND COUPLING BOLT (USEDON.MoD1fiio·ONITS ADAMS 7S} .••• 6 

.. .c' ..•..•....... ' 
" 



-17 -

CARBURET~DENGINE 

RefeTence numbers only aTe sho~ in illus~Ta~ion; :'1iJ::i;ff,~C.part numbe;~ in ordeTin'g, 
:-... " " ·1·Y.;:;-Z":';G·~{!.?· -. ,'", , . ," : 

UnnumbeTed parts in theillust,Tations aTe the ,same as corwP9v.ging M'Y1:s ~~ounl.with nU1JJ!leTs. 
\" ,. . . . .. "" .,:o.~'_."'~ .... " '. .. . 

CRANKCASE OIL PAN AND LUBRICA~g.lG,\9I:L ;PU~,," 

13021 D i LUBRICHI,~G, OIL PUMP DRIVE 'KEY (WOODRUFF No. 

46595 oA 2 LUBRICATING OIL PUMP DR I VE P~I N I ON (12 TEETH) '.: 
32316 0 3 LUBRICATING OIL PUMP DRIVE P1NION PIN 

8291 ox 4 LUBR.I CAT I NG 01 L PUMP BODY WiTH IDLER 'SHAI'T '.",., 

'., . ,"~', '1: 

5277-1 0 ,5 lUBRICAT I NG 01 L PUMP IDLER GEAR (12 TEETH) 

51044 0 6 LUBRICATING OIL ,PUMP Aux III ARY GEAR HOUSING GASKET 

52772 OX 7 ·01 L RETURN PIPE 'Wi~H SCREEN 

CAP SCREW, 3/8 X 7/811 N.C. HEX. HEAD 

LOCKWASHER, 3/8" 
51047 0 8 LUBRICATING OIL PUMP AUXH.I ARY 10LER ,GEAR (12 TEETH) 

, " 

8291 OY 9 LUBRICATING OIL PUMP 'BooY, COMPLE'TE I 

52769 0 10 LUBRICATI'N.G OIL PUMP oRIVE,SHArT I 

10961 0 IDA LUBR! C·AT I NG 01 L PUMP BODY CAPSC~EW 2 ' . 

LOCKWASHER, 1/2" 2· 

32319 0 II LUBRICATING OIL PUMP BODY GEAR PIN' . " I 



o 



.. ~ - 19-

CARBURETED ENGINE 

GENUINE 
(ll,PARTS 

Q, )j : ,,~~ 
I 

31 

48042 D 

33814 D 

35032 D 

35033 D 

37632 D 

37633 D 

37633 D 

45984 D 

45986 D 

91406 HA 

83~3 DAX 

8312 D 

9356 D 

10 11 12 13 
J I I I 

6~.~ 
~ "1;'\ 

,t \ \ 

33 34 35 

14 
I 
I 

12 16 17 18 19 110 2i 
I I I I I I J 

,$~~6'U 
\\ 88 
\ \ ' 

43 44 ~6 .""J .. 
"'f' -;, ~ 

, I \ \ 

37 88 39 40 

Reference numbers only are sfwwn in illustrati011. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations.ail'thesameas,'co&esp011ding parts sfwwl1 with numbers. 
-.. :r{ij:""- ." 

-..:-..:::..~::'"\- "-'-','-:::'~:--" 

FAN, THERMOSTAT AND WATER PUMP 

rAN AND WATER PUMP BELT 

2 TRERMOSTAT (165 0 - 190°) (NOT Low BOILING PelNT ATTA'CH,I4ENT) 

(WI LL WORK FOR 35038 D OR 37633 D) (137634 D w, LL W~R1<,) 
2 THE,RMOSTAT '(130° - 155°)(LOW BOILING POINT ATTACHMEN! __ '::_~_O:ECIAL) 

(37632 D W, LL WORK)_~,. 
2 THERMOSTAT (150° - 175°)(ORDER 33814 D OR 37634 D) ____ __ 

2 TH£RMOSTAT (130° - 155°) (Low BOILING POINT.ATTACHMENT-SPECI,AL) ___ , 

(35032 D W,LL WORK) 

2 

2 THERMOSTAT ,(1500 - 17'5~) (USED ON MODIFIED UNIT ADAMS 75) 

2 THERMOSTAT (165° - 190°) (NOT Low BOILING POINT InTACHMENT) 

(WILL WORK FOR 35033 D OR 37633 D)(33814 D, WILL WORK) 

3 THERMOSTAT HOUSING GASKET 

4 WATER OUTLET ELBOW GASKET 

5 WATER PUMP By-PASS HOSE (1-1/2"I.D. X 2-3/8 LONG -3 PLY) 

6 THERMOSTAT By-PASS HOSE CLAMP 2 

7 THERMOSJAT HOUSING WITH 1/4" SQUARE HEAD PIPE PLUG 

CAP SCREW, 3/8" x fI' N.C. HEX. HEAD 2 

LOCKWASHER, 3/8" 2 

9 WATER OUTLET ELBOW (ORDER 9356 D) 

9 WATER OUTLET ELBOW (WILL WORK FOR 8312 D) 

CAP SCREW, 3/8" x I" N.C. HEX HEAD 2 

LOCKWASHER, 3/8" 2 

A-I 0773 

r. r .. 
" , 

---,~, . 

--(lIeviaed 2- 46) 



';;;;"20 '';;'' 

CARBURETED~·'ENGINE 
PART "EF, I 

NUMBER "::..=" NO, ... __ ..... 

... :.:-- . -_ ... - . -' -.-: . ::-.' ~- _ . . _ .... ::-- .. -.--~,-'- ,-:-. -

DESCRIPTION 

J 20300D ~ _10 WATER PUMP FELT WASHER 
I 

. :202900' I: .Ii "WATER PUMP Oil SEAL, REAR .•. 

20306 D~19 WATER PUMP BEARING RETAINER WITH OJLSEH,202~i.,O 

20296 D J;22 WATER PUMP PACK I NG GLAND '. '. ' .. " 

6518 DAX 

68315 D 26 WATER PUMP BODY II I TI-I SlEE.V.E )558,?Df(WILLMoRK.f;9R95Cl6D) 
CAP SCREII,7116" xl':'lj4".N, ri>. "~~"' ........ . 

• 

SERIAL NUMBi::Ft 

.'. 

'. 

.. 

"~~:~ 
,~ 

NO. 
"Eo'O 

2 . 

I~ 

" :, 

2 

2 

3 

. 

'.' I': .':, ....• «.: .•... _ .. -

.... ' -:: 
'.' " 

'. I.' ,." 

.... ::_ ....... _. I .. 
....•. .. ... -.. .. ----. 

.. .. i\··~ .. As .. ·REQUHlE!l .. 

PmNT£D n~ t.JN1'.fED STATES ,0]2' .iUVIER1CA 



- 21-

CARBURETED ENGINE '~PARn 
PART REF. OESCRIl'TlON I SERIAL NUMBER 

NO. 

NUMBEI< NO. REQ'O 

G 3792 36 WATER PUMP DRIVER SPRING 2 
20301 D 37 WATER PUMP DRIVING STUD,:' 2 

LOCKWASHER, 5/16" 2 
20586 D 40 WATER PUMP DRIVER PIN I 

39 LOCKWASHER, 5/16" 1 
38 HEX. NUT, 5/16 ' N.r. I 1 

20585 D 41 WATER PUMP DRIVER I 

, 

..... 

,~ . 

. ;i" 
2370 DAX 43 FAN AND WATER PUMP PULlEY,.FlANGE IIITH SET SCRtw I 

5/16" x 7/8" N.C. HEADLEss (DoG Po I NT) AND " 

HEX JAM NUT, 5/16" N.C.,; I 

I 

'5'5">'51 D 46 WATER PUMP, COMPLETE, 'LESS FAN, REF. 23 (®USED ON MODIFIED UNIT ADA MS 75) i 
57041 D 46 FAN AND WATER PUMP, CO~1PL ETE I 

6ol~o D ~7 REVERSE FLOW FAN (0USED ON MODI FlED UNI TS BUCYRUS -ER I E No. 31 ) I 

CAP SCREW, 5/16 X I" N.C. HEX HEAD 2 
LOCKWA~HER, 5/16" . 2 

·.,.f" 

64071 D Low BOILING POINT THERMOSTAT AND HEA£><INDICATOR ATTACHMENT - SPECI AL 

(CONSISTING OF THERMOSTAT, 35032 D OR 37632 D AND HEAT INDICATOR, 63782 D I I 

~~' 

" 
, .. ' 

.'. 

43222 VA WATER PUMP'lMPELLER PIN. , TCBM 501 TO 55;:' 1 
, 

, ' : . 
.. 

I 

0- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

I 

(Revaged 2- 46) 



,_ 22_ 

() 

--.--'-.-'--,. ; 

' __________ ' ___ ~____ ____ ,_lY.[~:r.!~r2!_~ __ ~~_J:) __ EXHAt.J:f3I_~~~~:E: __ =_l:!_~~~!_~~~~!'!!~~~!2:~~AS(jLINE 
___ ---c--"'-,------,-- -. ,_,B,!ie:re1J£~l,t.'l}_~~~ (nlly aT~~jt.Q:tiirtT~jl!~g!!1!igl~J!_~e 'I~!f:f!J!~~_!~~~s:_i!,~~·~~~a_~;~g~S -~-:~~; 

,_, ,,_, _ ,_, ,-.C"-----", --, --,,--.' ,Vnnumbooed.cPa!tsjn.the..i!Justrtlt.iolts,t1r.e_ the_~am"t;.,aL'QrreS:PQ!I,gjnKM!f.S~ ~hQtv'-I_!!:'i~~.~?~I:'~~"T::_ --~,---, -c"---

,~~. . ..;,,-"' . ...,..~~;...-,~-:..--," 
-.JJ'Y';".-.:1.· to~::.:·.';(,7' 



PART 
NUMBER 

- 23 -

CARBURETED ENGINE 
O'ESCRIPTION 

MANIFOLD AND EXHAUST PIPE 

6991 DB I EXHAUST PI PE (KEROSENE OR DIST'lLLATE-GASOLI NE) 

SERIAL NUMBER 

46202 D 2 ·EXHAUST PIPE STUD (KEROSENE OR DISTILLATE-GASOLINE) 
_-.:..:::..::::....::.._+--=---+=:.:.;:.::.~~:..:...::.....:..:o..=-~~..:.:.;.:~~...:..:o..:.::.:::~~==..:..:..:::~ __________ -+-__ -+ ____ ._ 

(WILL WOR~ FOR G-IIIO) 2 

HEX NUT, 7/16" N.C. 2 

G 1110 2 EXHAUST PIPE STUD (KER05ENE OR DISTILLATE-GASOllNE)(ORDER 46202 D) 2 

13806 D 3 MANIFOLD EXPANS.ION PLUG, f"l/4"jKEROSENE OR DISTILLATE-GASOLINE) 2 

46102 D 4 MANIFOLD HEAT SHIELD STUD,·..{KE.ROSENE OR DISTILLATE-GASOLlNE) 3 
12215 D 5 CARBURETOR STUD ,,~~~" . 2 

2 

2 

8290 DAX 6 EXHAUST AND INTA~E MA·N.'i"f()lp./·COMPLETE (KEROSENE OR DISTILLATE -GASOLINE) 

61113 D 7 MANIFOLD HEAT SHIELD:,- (NNER (KEROSENE OR DISTILLATE-GASOLINE) 

52764 D 8 MANIFOLD HEAT SHIEL6'{KEROSENE OR DISTILLATE-GASOLINE) 

63629 DM 8 MANIFOLD. HEAT SHIELD (USED ON MODIFIEP UNIT ADAMS 75) 

376811 H 9 MANIFOLD HEAT SHiElD STUD NUT (KEROSENE OR DISTILLATE-GASOLINE) 

(ORDER 930ti2 H) 3 
93082 H 9 MANIFOLD HEAT SHIELD STUD NUT (KEROSENE OR DISTILLATE-GASOLINE) 

(WILL WOR~ FOR 37684 H) 3 
WASHER, 13/32" I.D.x 3;4·"O.D. X No. 16 GA. 3 

19963 D 10 MANI FOLD TO CYLI NDER HEAD STUD NUT (ORDER 64504-oL 6 
64504 D 10 MAN I FOLD TO CYL I NDER HEAD STUD NUT (WI LL WOR~ FOR'1'9963'D) 6 
52823 D II MANIFOLD TO CYLINDER HEAD STUD NUT WASHER .' ,,' 4 
57389 D 12 MANIFOLD HEAT VALVE GROOV PIN, 5/32 X 7/8" (TYPE No.··t.:) .... 

(KEROSENE OR DISTillATE-GASOLINE) ....... :. 

8019 DA 13 MANIFOLD HEAT CONTR.OL VALVE (KEROSENE OR DISTILLATE-GASOLliNE) , 

49045 DA 14 ,MANIFOLD HEAT CONTROL VALVE SHAFT (KEROSENE 'OR DISTI'llATE~SOLlNE) 

SET SCREW, 3/8 X 1-1/4" N.C. SQUARE HEAD (CONE POINT)" ..... ~.> .. ,::' 

HEX JAN NUT, 3/8ft N.C. 

'52755 DA 15 MANifOLD GAS~ET 

52756 0 16 MANifOLD HEAT CONTROL VALVE SHAFT ADJUSTING SCREW 

(KEROSENE OR DISTILLATE-GASOLINE) QRDER SET SCREW, 3/8 X 1-1/4" N.C.SQUARE HEA,D 

(CONE POINT) 

58095 DA 17 EXHAUST PIPE (HIGH COMPRESSION GASOLINE) 

8321 DAX 18 EXHAUST AND INTAKE MANIFOLD, COMPLETE (HIGH COMPRESSION GASOLINE) 

8290 DAY EXHAUST AND INTAKE MANIFOLD WITH HEAD VALVE, COMPLETE 

(KEROSENE OR DISTILLATE-GASOLINE) 



.. 31323[) 

- ...; 

_.c ___ 146.u._fL 

.;;;;". 

->:'.-

-~24-

- . . . 

[JnnUmbere~;a~~.;ntheil;~~;:ti~~~"::~~~;::~espa:h:~:;~~~~;;~~:ithuu.mk~L .. _____ _ 

2 

? 
i 

.0 



;. _ -;,;1\'-,:'-, 

- 25-

';~;l~ CARBURETED.;;ENGINE 
PART "EF. DESCRIPTION J SERIAL NUMI9ER 

"NO. 
NUMBER 'NO. 

-,",. 
REQ'D 

50248 D 13 GOVERNOR FRICTION CONTROL SPRING RETAINER I . 
CAP SCREW, 1/2 X 2-3/4" N.C. HEX. HEAD I 

HEX. JAM NUT, 1/2" N.C. I 

48358 D 14 GOVERNOR FRICTION CONTROL SPRING I --.- .-

6649 D 15 GOVERNOR FRICTION CONTROL DISC RETAINER .•.. ; ...... ,·.',.C!· 1 .: . 
48356 0 16 GOVERNOR FRICTION CONTROL Dls'c ," .f! • .,..'. , •....• ' '. "'!.'"'' . f····· 2 '<".: 

52812 0 17 GOVERNOR FRICTION CONTROL BRACKET ·.e ",< 1 
25115 0 18 GOVERNOR FR I CT I ON CONTROL LEVER PIN . . f" .. I 

8517 DAX . 19 GOVERNOR FRICTION CONTROL LEVER WITH PI N, c2,n 5.0 . I 

.. j 

53876 0 20 THROTTLE SHAFT HOUSING FELT RETA I HER PLATE I 

6288 D 21 . THROTTLE SHAfT LEVER I 

48493 0 22 THROTTLE SHAft HOUSING FELT WASHER I 

48492 D 23 THROTTLE SHAFT HOUSING FELT RETAINER I 

SCREW, 1/4 x 3/4" N.C. FILLISTER HEAD 2 ". 

LOCKIIASHER, 1/4" 2 

WASHER, 17/64"I.D. X 5/8" 0.0. x No. 18 GA- " 2 

45696 0 24 THROTTLE SHAfT BUSHING I 

8306 OAX 25 GOVERNOR THROTTLE SHAFT HOUSING WITH BUSHING, 45696 0 (9277 DX WilL WORK) I 

SCREW, 1/4 X 3/4" N.C. ROUND HEA D 2 
lOCKWASHER, 1/4" . '. 2 

9277 ox 25 GOVERNOR THROTTLE SHAFT HOUSING WITH BUSHING, 45696 D 

(8306 DAX WI LL \-JORK) 1 
SCREW, 1/4 X 1-1/8" N.C. ROUND HEAD 2 
LOCKWASHER, 1/4" 

'. 
2 

66272 D 25 A THR-OTTLE SHAFT HOUSING TO CARBURETOR GASKET I 

,.;C') 

45656 D 26 GOVERNOR WEIGHT PIN .'.' .' 
2 

4,)6'5') DA 27 GOVERNOR WEIGHT .," 2 :.:. 

13085 0 28 GOVERNOR GEAR AND GOVERNOR WEIGHT CARRIER KEY (WOODRUFF No. 7 - 1/8x3/4") I 
48250 DX 29 GOVERNOR SLEEVE WITH THRUST BEARING, 36151 D 

, 
" . I 

8305 0 30 GOVERNOR CONNECTING ROD HOUSING " I 
CAP SCREW, 5/16 X I'" N.C. HEX. HEAD 

'" 

it 
" 

;;';'. -

LOCKWASHER, 5/16" J : .. ~; ,~;~' 
.... 

10958 0 30 A GOVERNOR CONNECTING ROD HOUSING SCREW I 
LOCKWASHER, 5/16- I 

48489 D 31 GOVERNOR CONNECTING ROD HOUSING GASKET I 
, 

6634 DO 32 GOVERNO'R Haus I NG (ORDER 8363 DBX) I 

8363 DB)( 32 GOVERNOR HOUSING, COMPLETE (WILL WORK fOR 6634 DO) I 

48842 OAX 33 SPEED CHANGE LEVER WITH SHAFT I 

48245 DX 33 SPEED CHANGE LEVER WITH SHAFT (USEOONMODI'FIED UNITS ADAMS 7,)) .. ...c. I 

4167 T 34 GOVERNOR SPRING LEVER KEY (WOODRUFf No. 3 1/8 x 1/2") I 

53877 D 35 THROTTLE SHAFT HOUSING FELT RETAINER PLATE' GASKE"' I 

: 24m D. 36 THROTTLE SHA I'T LEVER GROOV PIN, 3/32 x 1/2" (TYPE No. I) I 



i(l· - 26 -

~i:f~ CARBURETED ·.·ENGINE 
I 

PART ·REF. 

I NUMBER 1'10. DESCRIPTION SE~HAL NUMBER 
"'NO o 

REC)'D ./ 
52811 DXA 37 TI-JROTTLE SHAFT '" ...... 

-" . ..... ... ... 1 ..... . ' ." 

... ...... .'. '.' 

1 .. ..; . ',' i; 
.. --, .-

4822715 38 
." -_ .. _- ~ ...... , ...... , .. ' . :' 

GOVERNOR:Hous I NG BUSH I NG ...... . .' . c'. · . .'. . '. , .... I . ... 

13696 D 39 GOVERNORSHAFTOPE'NiNG-E'cxPANS I ON PLUG, 7/8 ;' (0 I A MEHR) '. ;.,.; .c' . .< . .' . 

(IN GOVERNOR Hous ING) ... ..... .... .... ...... I . .' : ... 
491676 

--_.-. 

1 40 
.. , .. -- - - -- - -,"_.- ... 

GOVERNOR HOUSING COVER ..... '." ,. .... . ... ,-;, ....... ":..' '. 1 '.' .' ... 
CAP SCREW, 5/16 X 3/4" N.c.Ht:)(~·loIt~D:y. ' .. . ........ '.:. " . • . .... • 4' 
LOCKWASHER, 5/16" . 4 

49108 D 41 GOVERNOR HOUSING CevER GASKET .. 
I 

45685 D 42 GOVERNOR HOUSING GASKET ,.':_""',, .... : ... : ' ..... • '0" ....:....- . '.' . '. I ...... 
43 FOLLOWS REFERENCE No. 48 . ... . c . ... > 

54970 D 44 GOVERNOR GEAR (15 TEETH) ","",/1;' .... ". ..... .. " ' .. .' .. I i·', 

45774 D 45 GOVERNOR SHAFT BEAR I NG (N.D. 43305) .'·j:iO •. <: .' . .' • ..... > I 
48256 DA 46 GOVERNOR WEIGHT CARRIER ...... . ,.' •... -".y. . I 
48256 DAXA 47 GOVERNOR WE I GHTS WITH CARRIER COMPLETE .' ""', I 
48255 D 48 GOVERNOR SHAFT ". .,. . .•.•. i ... e: ".' . " 

.•.. I 
43 SLOTTED HEX. JAM NUT, 9/16" N.F. (GOVERNOR SHAFT ) . 

I 
COTTER PIN, 1/8 X I" .f): •...• , •.. ,., '·"C· .. I I" •. : 

456~3 D 49 GOVERNOR SUEVE' THRUST 'WASHER :. <. , .' ,. ".,,,,; .. ' " " .' J ',' 
48250 D 50 GOVERNOR SLEEVE ' •...... .:;<,,' '.' . :.:::.. I 
36151 D 51 GOVERNOR THRUST BEARING (N.Do 202303 A) .... 2 1 , 

. .. ... " .... '. '''''::''.''' ... ' . ..::. ... "; . .... . ..... 

, .. 
~.-< 

-~,.;,,"" , ." -.,',' .. 

45667 D 52 SPEED CHANGE SHAFT SEAL " . .. 

')~:'-:':::'" I 
6676 DA 53 GOVERNOR SPR I NG'LEV·ER ........ , ""CO"" · :...:. ... ·~c 

. , .... I I,··.· • 
CAP SCREW, 1/4 xl"NoCo HEXo HEAD 2 
HEX. NUT, 1/4~N,C. .. ;2 
LOCKWASHER, 1/4" '. '." I 

49528 D 54 GOVERNOR SPRING ·LEVEBBOLT, 'LONG . " .,:,~:.:. ". . .. '1 .' . 

49407 DAX 55 GOVERNOR SPRINriWI~HFoR~ C -,:,' , "1 ..... 

48251 .0 56 GOV.I'II'10R"!?i"Rl Nd\';,Pi N·.c4;· .. ,',. ...... , '. ,'," .' . , ' ··r.·.·' : .....•. .' ., ; ...•....• 

COTTE"PIN,IIL6x314" 
. .... ,0 , '" . ", .. ,- I .", . 

'. _H • 

.... . , .... , .... 
'; -," 

?" .··c.· .. 
., "'. ........ : +,.'1': I}~" . . ".'., '.' _." :" , 

.. ~8?2~P .j 1'57' GOVERNOR ROCKSHA.fT LEVER THRUST PIN .', .' ....•. ';,' .. .'. 2' 

'6633'08)(·, ' 58 GOVERNOR ROCKSHAFT LEVER WITH 2 PINS, 48254 D .' .. . I 

45775D 59 GOVERNOR ROCKSHAFT BEARING (TORR I NGTON CONN. B~88) 2 

48253 DA' 60 GOVERNOR ROCKSHAFT '. ' .. ".' ;"'c:.~' ~ .... ' f .-

.. 1 095B D 61 GOVERNOR HOUSING COVER SCREW "".' . "." 2 

. LOCKWASHER, 5/16" .. ' .', '.' '; .. .. , .' . 2 
.< ...... 

'530]6p 62 VARIABLE SPEED GOVERNOR, COMPLETE (USED ON MOD I 1"1 ED UNI is ADAMS 75) I 

'54988 .D 62 VARIABLE SPEED GOVERNOR, COMPLETE I 
. _.-... 

.• CAP SCREW, 3/8 1-1/4" N.C. HEX. HEAD 
..... 

3 
......... 

x 
" LOCKWASHER, 3/8" .... '. .. .'.' 

... 
3 .. ', ... 

• 
2)362D 

. 
93 .. . GOVERNOR ROCKSHAFT SNA~ RING .'::, ", .. '.' . < " .. .. L ... ".'''CC 

.. 

28078 D 64 GOVERNOR BUMPER SPRING (USED ON MOD If I ED UNITS ADAMS. 75). :.:.. ''.cc.. • ...c::.. i' .:,. . '> 
·'j3063 D 6'5 GOVERNOK.BuMPER SPR'ING BODY .(USEDON.MoD.1 FlED UNITS 'ADA!,lS~5) .... .'0 .- ...... I' ·c···· 

.... 
.•.. 

> ·C. ·c' ::c.; . , .... , , ::;;. , ........ "" ",'" .......... ".---,-.. " - .- .. - '. 
. 
......... . .... ,,-c:cc::~ 

.' . _ .. "" ........ ... " 

. .......... 
... .. -,.--._--.- "--- ... 

··'''i., .... ' .. ,,'" ...... ., <, ,.' . .. J'..-,,-~, 
' .. .' .. "",,, .. 

... _ .............. '_·'h, ___ ~ .... _. ... ... '. ---~ .- . .. 
'., '" .' . .; ",' ....... - ... -. c·.······· . .... 

. ,," ... ', .... "., ...... ._"._r .. 
. .... .. 



52814 D 

52815 D 

54489 D 

47392 D 

24805 D 

49223 D 

9· 3 

15----;;© 

16~:~ 

~~'1 I I , I 
I I I I 

, , , 
\ 

~ 

- 2,-
CARBURETED ENGINE 

~. _-.. '---5 .---_. 
~ 

~~v 
7 

24 25 26 27 .. ~~i 
I /-:)11 \ ~~52 33 
I,. I \ 

29 30 31 . 32 

8 

RefeTence numbeTs only are shown in illustration. Use I H C part numbeTs in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

CARBURETOR, INTERNATIONAL MODEL E-13 -1%" UP~DRAFT 

CARBURETOR, COMPLETE (KEROSENE OR DISTILLATE-GASOLINE) 

CARBURETOR, COMPLETE (HIGH COMPRESSION GASOLINE) 

1 THROTTLE BUTTERFLY 

2 THROTTLE BUTTERFLY SCREW 

3 THROTTLE BODY EXPANSION PLUG, 3/8" 
4 THROTTLE SHAFT BUSHING (ECONOMIZER) 

GENUINE 

~PAR'S 

A-3618 

1 
1 

1 
2 
1 
I 



• 
- 28-

;~INE 
CARBURETED ENGINE PARiS 

I " 
~ 

PART REF. 
NUMBER: NO. 

DESCRiPTION SERIAL NUMBER NO. \J REQ'O 

31336 0 5 CARBURETOR GASKET 
I 

8551 ox 6 THROTTL E BODY, COMPLETE I 

18377 0 7 STRAINER SCREEN RETAINER GASKET 1 
29902 ox 8 STRAINER SCREEN RnA INER 'WITH SCREEN 1 
54488 ox 9 THROTTLE SHAfT III TH SHip AND' PI N 1 
45110 0 10 THROTTLE STOP PIN I 
24689 0 II IDLE ADJUSTING SCREW I 
24685 0 12 IDLE ADJUSTMENT RETAINER SPRING , ',' 1 
25484 0 13 IDLE THROTTLE ADJUSTING RETAINER SPRING .{~;, I 

14 SCREW, No. 10 -32" x 1-1/8" F Il LIS TER HEAI:.\TcADM I UM PLATED) I 
¥ 

25948 0 15 NEEDLE VALVE CAGE GASKET I 

47396 Ox-45 16 NEEDLE VAlVE CAGE WITH VALVE AND GA.SKE'l, 25948 0 I 
, 

, 

""C 

47395 0 17 FLOAT L~VER PIVOT I 

47394 0 20 FLOAT LEVER PIVOT SUPPORT I 

19 SCREW, No. 4 - 40 x 5/16" ROUND HEhO (CADMIUM PLA~ED)' 2 

18 LOCKWASHER, Noo 4 (CADMIUM PLATED) 2 

47398 OX 21 FLOAT AND LEVER I 

35606 D-54 22 MAIN AIR BLEED (KEROSENE OR DISTILLATE-GASOLINE) I 

59173 0 22 MA I N A I R BLEED (HIGH COMPRESSION GASOLINE) I 
-

49798 0-70 23 IDLE METERING JET I 

~ 
:" .. 

47404 DA 24 FUEL ADJUSTING SCREW I 

24687 DA 25 FUEL ADJUSTING SCREW PACKING~UT I 

24703 OA 26 fUEL ADJUST I NG SCREW PACK I NG! (67266 DX HILL WORK) 1 

67266 ox 26 FUEL ADJUSTING SCREW PACKING (24703 DA WI Ll 'WORK) 1 

59172 D 27 FUEl ADJUST I NG SCREW S'EAT '(HIGH COMPRESSION GASOL! HE) I 

60330 0 27 FUEL ADJUST..! NG SCREW SEAT (KEROSENE OR DISTilLATE-GASOLINE) I 

'" 

, 

.. 

~' 

9983 TB 28 DRAIN COCK (KEROSENE OR DISTILLATE-GASOLINE) 

(CONSISTS OF STEM, 645360 AND BODY, 679420)(264070 Will WORK) I 

26407 D 28 DRAIN COCK (KEROSENE OR 0ISTILLATE-GASOLINE)(9983 TB Will WORK) c', I 

64536 D 29 DRAI~ COCK STEM (KEROSENE OR DISTILLATE-GASOliNE) 1 

47402 D 30 METERING NOZZLE CLAMP NUT I 

32615 D 31 METERING NOZZLE ~LAMP NUT GASKET 1 

57957 0 32 DRIP HOLE PLUG I 

46185 0 33 GROOY PIN, 1/8 x 1/2" (TYPE No. I) (I N FUEL BOWL i I 

67942 0 34 ORA I N COCK BODY ,(KEROSENE OR 0 I 5T ILLlTE-GASOL I NE) I 

t "C-47406 DAX 35 STARTING SHUTTER WITH MACHINE SCREW, No.6 - 32 X 7/16 ff FILllSTER HEAD 

(CADMIUM PLATED) I ~:r 
45148 0 36 OUST SEAL RETAINER I 

47405 OXA ~1 STARTING SHUTTER SHAFT AND LEVER I 

------------_._._---,----



- 29- GENUINE 
CARBURETED· ENGINE o PARIS 

PART REF. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. FlEQ'O 

46059 0 38 STARTING LEVER FRICTION SPRING I 

46184 D 39 FRICTION SPRING BALL (3/16" DIAMETER) 1 

47390 D 40 THROTTLE SHAFT BUSHING I 

24693 D 41 1 Dl E OUTL or PLUG I 

47407 D-30 42 VENTUR I (HIGH COMPRESSION GASOLINE)(64987 D-30 WilL WORK) 1 

47407 D-32 42 VENTURI (KEROSENE OR DISTILlATE_GASOlINE)(64987 D-32 WILL WORK) I 

64987 D-30 ,42 VENTURI (HIGH COMPRESSION GASOLINE) (47407 D-30 WILL WORK) I 

64987 D-32 42 VENTURI (KEROSENE OR DISTILLATE-GASOlINE)(47407 D-32 WiLl WORK) 1 

47388 DA 43 FUEL BOWL GASKET I 

44 (FOLLOWS REF. No, 48) 

45 (FOLLOWS REF, No, 48) 

54485 DX 46 METERING NOZZLE WITH TIP 1 

47401 D 47 METERING NOZZLE GASKET 1 

6514 DA 48 FUEL BOWL (KEROSENE OR DISTlllATE-GASOLINE)(ORDER 57977 D) I 

8731 D 48 FUEL BOWL (HIGH COMPRESSION GAsOlINE)(ORDER 59221 D) I 

57977 D 48 FUEL BOWL, COMPLETE (KEROSENE OR DISTILLATE-GASOLINE) 
(WILL WORK FOR 6514 DAr I 

44 CAP SCRtW 1/4 x 7/8" NoCo HEX HEAD (CADMIUI~ PLATED) 4 

4'5 LOCKIIASHER, 1/4" (CADI4IUM PLATED) 4 
59221 0 48 FUEL BOWL, COMPLETE (HIGH COMPRESSION GASOLINE) 

(WILL WORK FOR 8731 D) I 

44 CAP SCREW, 1/410 x 7/8" N,C. HEX. HEAD (CADMIUI4 PLATED) 4 

45 lOCKIIASHER, 1/4" (CADMIUM PLATED) 4 
PIPE PLUG, 1/8" SQUARE HEAD (CADl-lIUM PLATED) I 

45149 0 49 BUTTERfLY DUST SEAL I 

57956 D 50 THROTTLE SHAfT EXPANSION PLUG, 7/16" 1 

27445 DB 51 DRIP HOLE FILLER (ORDER 60947 D) 1 

60947 D 52 DRIP HOLE FILLER REPLACEMENT PACKAGE (CONSISTING Of FILLER, 

27445 DB AND PLUG 57957 D) I 



I 
I 

~ 

3 
\ 

\ , 
\ 

\ 

- 30-

CARBURETED ENGINE 

8----_____ -" 

9----_____ ~ 

~--------19 
~------ 9 10 ------_____ § 1§ ...... ______ 10 

U-----------e e-.-------U 

__ --23 

_.:u----~ 

13c'_-~ 

®-___ -----24 
@-+---------25 

®---------26 

14----

16 17 

~k-------27 

__ -28 

~------29 

_--------30 

~---------31 

1---------32 

~--------33 

~--------34 

~ W1 '_, \ \. ,~-----.. 
~ ,~~--36 

~ " _____ 37 

rwr 1\ ~_--38 
18------.~--39 

40A---~ =------40 

§l ~ - ----41 
41-A---~~ 

n----42 U-

~ ----43 tw-

GENUINE 

~PAR'S €'= c~) 

8-1013 

FUEL PUMP AND CONNECTIONS 

RefeTence numbeTs only <lTe shown in illllstrationc Use I H C paTt "umbeT.~ in onleTing . 

. UnnumbeTed pans in the illtt,~trations <lTe the "same as nlYTesp<n1<ling paTts shown with 1l111llbeTs. 



- 31 - GENUINE 

CARBURETED ENGINE (J]DPA 
I H C PART REF. MFR':;. DESCRIIPTION I SER!l..,L NUMBER NO. 

NUMBER NO. NUMBER REQ'D 

FUEL PUMP AND CONNECTIONS 

56692 D 1 FUEL PUMP PUSH ROD I 

24524 D 2 FUEL PUMP GASKET I 

29899 D 3 CONNECTOR NUT (ON CARBURETOR) I 

56693 DAX 4 FUEL PIPE WITH 2 NUTS, 2~899 D (PUMP TO CARBURETOR) 1 

29899 D 5 FUEL PUMP ELBOW NUT 1 

29900 DX 6 FUEL PUMP ELBOW WITH NUT, 29899 D I 

29900 D "7 FUEL PUMP ELBOW I 

23525 D 8 855135 VALVE PLUG ,', I 

23526 0 9 855136 VALVE PLUG GASKET .,.c".' I 

23526 0 9 855136 AIR DOME GASKET ' ' 1 

26095 D 10 I 856270 VALVE SPRING 1 

26095 D 10 856270 AIR DOME VALVE SPAfNG I 

23518 D II 855003 VALVE 1 

23518 D 1 \ 8'55003 lAIR DO~IE VALVE 1 I 

23516 D 12 854009 GAS STRAINER SCREEN 1 

51346 VA 13 854003 STR~. I NER GASKET I 

51344 V 14 854004 STRAINER BOWL 1 

51348 VA 15 854054 STRAI HER BAIL I 

36350 D 16 152 1289 ROCKER ftRM PIN I 

36351 D 17 1521288 ROCKER ARM PIN WASHER I 

23537 D 18 855374 IL I NK 2 

23545 D 19 855789 AIR DOME I 

60129 D 23 1523358 Top COVER AND VALVE SEAT I 
SCREW, No. 10 - 32x 5/tl" FI Lli SiER HEAD 6 
LOCKWASHER, No. ID 6 

24,25 FOLLOWS REFERENCE No. 31 
23522 D 26 855029 DIAPHRAGM WASHER 1 

20027 D 27 15211911 DIAPHRAGM PROTECTOR, UPPER 1 
23523 0 28 855035 D I APHRAGt,l I 

23524 0 29 855078 DIAPHRAGM PROTECTOR, LO~IER I 

23520 D 30 855012 PUll ROD GASKET 1 
60128 D 31 1523172 PULL ROD I 

24 HEX. JAM NUT, 1/4" N.F. I 

25 LOCKWASHER, 1/4" I 

26097 D 32 856309 01 L SEAL GASKET RETAINER SPRING I 

25590 D 33 856308 OIL SEAL GASKET RETAINER I 

25589 D 34 856307 OIL SEAL GASKET I 

28825 D 35 1521721 BODY I 

39624 HA 36 1521736 BREATHER 1 
28824 D 37 1521745 ROCKER ARM I 

23521 D 38 8550 If LINK PIN CLIP 4 
23539 D 39 855016 LINK PIN 2 

23541 0 4D 855532 DIAPHRAGM SPRING CAp I 

23541 D 40A 855532 ROCKER ARM SPRING CAP 1 
23530 0 41 855253 DIAPHRAGM SPRING I 

23530 0 41A 855253 ROCKER ARM SPRING I 
" 

23528 D 42 855229 BOTTOM COVER GASKET 1 

23527 0 43 855228 BOTTOM COVER I 

31760 D 44 132 108 BOTTOM COVER SCREW 3 

28659 HA 45 1521676 FUEL PUMP (A.C. SPARK PLUG CO.) I 

CAP SCREW, 5/16~ X I" N.C. HEX. HEAD 2 
lOCKWASHER, 5/16" 2 



G 

32 

CARBURETED ENGINE 

fl=-----" r ------2 

0--------,- 3 

\\!E\,<- _. - - - - ~ 

Re.ference numben only are shown in illustration, 

Use I H C part numbers in ordering. 

LUBRICATING OIL FILTER 

52773 DB I 01 L FILTER, COMPLETE 

6579-1/3 IA 01 L FILTER CASE RETAINING BAR PI N 

46606 DX 2 01 L FILTER CASE RETAINING BAR \/1 TH NUT AND.PIN, G 6579-1/3 
13839 D 3 OIL FILTER CASE RETAINING BAR GASKET 

13842D 4 . OIL'f I·l TER CASE 

51183DA 5 OIL FILTER ELEMENT (STAR SHAPED TVPE) (ORDER 63884 D) 
53854 DA 5 OIL FILTER ELEMENT REPLACEMENT PACKAGE (6 ELEMENTS) 

(STAR SHAPED'TvPE)(ORDER 63885 D) 

63884 D 5 Oil FILTER ELEMENT (UMBRELLA TVPE) 

(WILL WORK FOR 51183 DA) 

63885 D 5 OIL FILTER ELEMENT REPLACEMENT PACKAGE (6 ELEMENTS) 

(UMBRELLA TVPE)(WILL WORK fOR 53854 DAl 
13841 D 6 OIL FILTER CASE GASKET 

1)113 DAX 7 OIL FILTER BASE WITH 1/4" SQUARE -HEAD AND 3/8" .COUNTERSUNK HEAD 

CAP SCREW, 7/16" X 1-1/2" N.C. HEX. HEAD 

CAP SCREW, 7/16" X 2-1/2" N.C. HEX. HEAD 

LOCKWASHER, 7/16" 
45285 DA 8 Oil PRESSURE REGULATING VALVE 

4,)286 D 9 OIL PRESSURE REGULATING VALVE SPRING (WILL WORK FOR 48695 D) 
48695 D 9 OIL PRESSURE REGULATING VALVE SPRING (ORDER 45286 D) 

28781 D 10 OIL PRESSURE REGULATING VALVE NUT GASKET 

51205 D II OIL PRESSURE REGULATING VALVE NUT 

51204 D 12 OIL FILTER BASE GASKET 

1 , 
1 
I 

1 
1 

TCBM 501 TO 1549 I 

TCBM 501 TO 154~ I 

TCBH 1550 UP 1 

TCBM 1550 UP 1 
I 

PIPE PLUGS I 

I 

2 
3 
I 

I 

I 

1 f' 
I ~/ 

I 



0··•·•··· " ••• -0 

49359 0 1 
65349 0 1 
30083 0 2 
65343 0 2 
28589 0 3 
65323 0 3 
28591 0 4 
65322 0 4 

52794 0 5 
65359 D 5 
27618 0 6 
37291 0 7 

- 33- GENUINE 

CARBURETED'ENGINE G]D-PARTS 

Ii ------

./ See Magneto 

, , , , 

10 

1l----~ 

I , 
I 
I , 

23-~ 

~---12 

" I I 
I 1 

, , I 
, , I 
, , f 
, I I 
, I I I 

14 Iii 17 18 19 20 

Refe-rence numbers only are shown in illustration, Use I He part numbers ,in orde-ring, 

Unnumbered p,:rts in the illustrations are the same as corresponding parts shown with numbers, 

SPARK PLUGS, CABLES, MAGNETO DRIVE AND BRACKET 

SPARK PLUG CABLE, No. 1 (ORDER 65349 0) TeBM 501 TO 3064 
SPARK CABLE, No .. 1 (WI LL .WORK FOR 49359 0) TeBM 3065 UP 

SPARK PLUG CABLE, No. 2 (ORDER 65343 0) TeBM 501 TO 3064 
SPARK PLUG CABLE, No.2 (WILL WORK FOR 30083 0) TCBM 3065 UP 

SPARK PLUG CABLE, No. 3 (ORDER 65323 0) -TCBM 501 TO 3064 
SPARK PLUG CABLE, No.3 (WILL WORK FOR ;285890) TeBM 3065 UP 

SPARK PLUG CABLE, No. 4 (ORDER 65322 0) TCBM 501 TO 3064 
SPARK PLUG CABLE, No. 4 (WILL WORK FOR 28591 0) TCBM 3065 UP 

SET OF SPARK PLUG CABLES (ORDER 65359 O) TCBM 501 TO 3064 
SET O'F SPARK PLUG CABLES' (WILL WORK FOR 52794 D) TCBM 3065 UP 

SPARK PLUG CABLE REINFORCEMENT TCBM 501 TO 3064 
SPARK PLUG CABLE TERMINAL (PUSH TYPE) 

1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
4 
4 

A-4045 



- 34 - GENUINE 

4lDPARTS CARBURETED ENGINE . 
PART REF. DESCRIPTION I SERIAL NUMBER NO. f<f NUMBER NO. REQ'O 

36985 OA 8 SPARK PLUG, (C!lAMP I ON I COMMERC I A L A) 'FOR LIGHT OR MODERATE SERVICE 
(HIGH COMPRESSION GASOLINE OR DISTILLATE-GASOLINE) 

(ALSO NORMAL SERVICE-KEROSENE OR 0ISTILLATE-GASOLINE)(61594 OA WILL WORK) ~ 
59424 OA 8 SPARK PLUG (CHAMPION 0 COMMERCIAL)(FoR NORMAL, SEVERE OR EXTREMELY 

SEVERE SERVICE - GAS OR HI GH COMPRESSION GASOLINE) 

(98681, H WI LL WORK, FOR NORMAL OR SEVERE ,SERV ICE AND 107047 H FOR 

EXTREMELY SEVERE SEivICE) (ALSO SEVERE OR EXTREMELY SEVERE SERVICE-

KE!,O~ENE OR 01 ST I LLATE-GAsoL,INE) (98681 H WI LL WORK) . 4 

61594 oA 8 SHRK PLUG (AC 77) (FOR LIGHT' O,R MODER~TE SERVICE - GAS, HIGH COMPRESSION 

GASOLINE, KEROSENE OR DI STltLATE;;GASOt:'jN~) (ALSO NORMAL SERVICE-

KEROSENE OR 0 I ST I LLATE-GASOL I NE) (36985"''OXrWJ,LL WORK) 4 

98681 H 8 SPARK PLUG (AC 75) (FOR NORMAL OR SEVERE Sf:lltl'CE -GA S OR HIGH COMPRESSION 

GASOLINE)(ALSOSEVERE OR EXTREMELY SEVERESERV.I CE-KEROSENE OR 
01 ST I LLATE-GAsOL,I,NE) (59424 OA WI LL WORK) .. ~ ''':: 4 

107047 H 8 SPARK PLUG {AG 73) (FOR EXTREMELY ,SEVERE' SERVIC£,;:;"~:GAS OR HIGH COMPRESSION 

GASOL INE) (59429 OA WILL WORK) ". :;<;':' 4 

3405 H 9 SPARK PLUG GASKET 4 

~, 

'" . , ... ~, 

4167 T 10 MAGNETO DRIVE GEAR KEY (WOODRUFF No. 3 - 1/8 X 1/2") I 

22828 0 II MAGNETO BOLT WASHER (ORDER 62493 D) ", 2 

24523 0 II MAGNETO BOLT WASHER (ORDER 62493 D) 2 

40433 0 II MAGNETO BOLT WASHER (ORDER 62'93 D) 2 

62493 0 II MAGNETO BOLT WASHER (WI LL WORiLFqR 22828,0, 24523 0 AND 40433 D) 2 L Y-" '-12,13 FOLLOWS REfERENCE No. 17 '.0 

557800A 14 MAGNETO FLANGE GASKET ,." I 

45001 0 15 MA'GNETO ORivESHAH I 
',' 

20 HEX. JAM NUT ,'51a~!itUr:':" " I 

24473 OA 16 MAGNETO ORIVE,SHAfTBJ$f{i~~:: I 
" 

8082 OX 17 MAGNETO BRACKET WI TH BUSHING, 24473' OA AND 2 WASHERS, 62493 0 I 

12 CAP SCREW, 3/8",XI;.j18" N.C. HEX. HEAD I 

13 CAP SCREW, 3/8r,lIil '-1/2" N.C. HEX. HEAD I 

CAP SCREW, 3/8"'x 1-3/8" N.C. HEX. HEAD 4 

, LOCKW,A~ljER:,"3/8" 6 

',51773 OA 18 MA,GIiJ:id'bR I VE GEAR (27 TEETH) I 

,,45003 -;6:':'<:.: z: 19:, :M~~:IiETO GEAR NUT LOCK I 

20 FOLLOWS REfERENCE No. 15 

51775. 0 21 MAGNETO BRACKET GASKET I 

TO 3064 4 
1924 T 22 SPARK PLUG CABLE TERMINAL (RING TYPE) TCeM 501 

84319 H 23 SPARK PLUG CULE TERMINAL (SNAP-ON TYPE) TCeM 3065 UP 4 

a 



, 
, , 

, I , 

HI 20 21 22 
\ ~ , \ 

:\6 ~ 
\ ~ 
lIlA Il3 

~~--------
~A 

112-. 

39 37 3il 1!ll 115 96 117 

\~\ ; ~ @~. 
\~/ 

51S 

- 35-

CARBURETED ENGINE 

-- -9 

1M) 

\ 
'17 'l'~ 7111 li1 Iill , , , , , 
ti : , 

0 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

MAGNETO, INTERNATIONAL TYPE H-4 

A-3275 A 

-~-5-3-1-7""'6-D-A-r---'1 M-A-G-N-E-T-O-, -C-O-M-P-l £-T-£--;"( C-o-u-N-r-ER-c-L-O-C-K-W-I s-E-;)---------------------r-l--r----~­
Always give MAGNETO NUMBER when Oll:clering ·Parts. 



- 36 - GENUINE 
CARBURETED ENGINE GlD "PAR 

PART REF. 

I NUMBER NO. DESCRIPTION SERIAL NUMBER NO. 
REQ'D 

E4 216 I OIL WELL FELT I 
E4 295 2 OILER I 

51666 D 3 DISTRIBUTOR CAP SPRING 2 
558~5 D 4 DISTRIBUTOR CAP SPRING STOP PIN MAGNETO 59061 UP I 
47424 0 5 DISTRIBUTOR CAP LOCATING PIN I 
47408 0 6 DISTRIBUTOR BOOY GASKET " I 

, 49423.0 7 ,DISTRIBUTOR BODY FELT SEAL I 
49424 0 7A DISTRIBUioR BODY FELT RETAINER I 
516670 8 DISTRIBUTOR CAP SPRING PIN (2 USED-MAGNETO 501 TO 59060) I 
6483 DY 9 DISTRIBUTOR BODY, COMPLETE (941 I ox WILL WORK) I 
9411 ox ,~ DISTRIBUTOR BODY, COMPLETE (6483 DY WILL WORK) I 

:" ' 

49125 0 10 COIL TO DISTRIBUTOR CABLE WITH 2 TERMINALS, '37291 0 I 
37291 0 II COIL TO DISTRIBUTOR CABLE TERMINAL 2 
38609 DA 12 COIL COVER MOUNTING WASHER 4 
49791 0 13 COIL COVER MOUNTING SCREW ," 4 
47449 DAY 14 COIL COVER WITH SECONDARY LEADOUT, COMPLETE I 
47453 D, 15 COIL COVER GASKET ~,:. I 

:.'1,',,'" 
" .:-'~~ . 
/ .. . 

'" 

U 47413 ox 16 DISTRIBUTOR CAP I 
47413 DY 16 DISTRIBUTOR CAP 47413 ox WITHB~uSH, 21350 DXA OR 32032 DXA I 

21350 DXA 17 DISTR IBUTOR BRUSH I/'ITH SPRING (32032 DXA WILL WORK) I 

32032 DXA 17 DISTRIBUTOR BRUSH WITH SPRING' (21350 DXA WILL WORK) I 

18 (FOLLOWS REF'. No. 20) •... " 

"~~.: . 

.. ' 

.. .. 
49417 0 19 DlsTRiBIiT,9~iiGEAR COVER FELT RETA I NER I 

494180 19A D'l§T·~tliuTO'l GE:AR COVER FEL'T SEAL I 

49416.DX 20 D'isTR I BUTOR GeAR COVER, COMPLETE I 

18 MACH I NE SCREW, No. 8 - 32 x 1/2" RquND HEAD (CADM I UM PLATED) 2 

LOCKWASHER, No. 8 (CADMIUM PLATED) 2 

49419 0 21 DISTRIBUTOR GEAR COVER GASKET I 

49420 DX 22 DISTRIBUTOR GEAR, 24 TEETH I 

4J417 OX 23 ROTOR PINION I 

47452 0 24 SECONDARY LEADOUT I 

E4A546 25 SECONDARY LEADOUT SCREW I 

LDCKWASHER, No.4 (CADMIUM PLATED) I 

55015 0 26 CONDENSER HOLE COVER I 

MACH I NE SCREW, No. ti - 32 3/8" ROUND HEAD (CADMIUM PLATED) 2 

LOCKWASHER, No.8 (CADMIUM PLATED) 2 e= 48472 0 27 CONDENSER HOLE COVER GASKET MAGNETO 45590 UP I 

47431 DB 28 BREAKER ARM, CoMPLETE I 

21388 OBI( 29 ' STATIONARY POINT CONTACT DISC AND SUP'PORT, -COMPLETE I 

Always give Ml\GNETO NUMBER, whenordermg Parts. 



- 37- GENUINE 

CARBURETED ENGINE ~PAR'S 
.•. 

PART REF, DESCRIPTION I SERIAL NUMBER NO, 

NUMBER NO, REQ'O 

21314 DX 30 COl L CORE WITH 2 MACHINE SCREWS, No. 8 - 32 x 5/8" FLAT HEAD I 

47439 DAX 30 COIL AND CORE, COMPLETE I 

57926 DX 30 COIL COMPLETE WITH END INSULATORS I 

47442 D 31 PRIMARY TO CONDENSER LEADOUT TUBE I 

49593 D 3~ COIL END INSULATOR 2 

..... 

E4.226 33 BEAR I NG. FEL T I 

47454 D 34 FELT RETA I NER, INNER I 

E4A352 35 ROTOR SHAFT BALL BEAR I NG OUTER RACE 2 

E4A353 36 ROTOR SHAFT BALL BEARING RETAINER AND BALLS 2 

E4A351 37 ROTOR SHAFT BALL BEARI NG INNER RA.kE 2 

E4A324 38 OIL FL INGER 2 

21342 D 38A BREAKER CAM KEY I 

21341 D 39 BREAKER CAM MAGNETO 501 TO 216969 I 

60094 D 39 BREAKER CAM MAGNETO 216970 UP I 

49090 DXR 40 ROTOR, COMPL ETE I . 

47427 D 41 DISTRIBUTOR ROTIR· NUT I 

LOCKWASHIR, No. 6 (CADMIUM PLATED) I 

47428 D 42 DISTRIBUTOR ARM I 

47425 DX 43 DISTRIBUTOR ROTOR' I 

47425 DY 43 A DISTRIBUTOR ROTOR, COMPLETE I 

47409 D 44 DISTRIBUTOR MOUNTING SCREW :~ 3 
LOCKWASHER; No. 10 (CADMIUM PLATED) 3 

9411 DY 45 DISTRIBUTOR, COMPLETE (56066 D WILL WORK) I 
56066 D 45 DISTRIBUTOR, COMPLETE' (9411 DY WILL WORK) I 

21394 D 46 STATIONARY POINT SUPPORT WASHER I 
47432 D 47 SPRING ANCHOR I 

MACHINE SCREW, No.8 - 32 x 3/8" FLAT HEAD (CAOMIUM PLATED) I 
HEX NUT, No.8 - 32 (CADMIUM PLATED) I 
LOCKWASHER No.8 (CADMIUM PLATED) I 

21393 D 48 STATIONARY POINT SUPPORT SCREW I 

47433 DX 49 PR I MARY LEADOUT, COMPLETE I 
6482 DAY 50 FRAME, COMPCETE I 

48339 D 52 CONDENSER CL I P, I 

51 MACHINE SCREW, No.8 - 32 X 1-114" FILLISTER HEAD I 
LOCKWASHER, No.8 (CADMIUM PLATED) I 

21409 DB 53 CONDENSER (WILL WORK FOR 47546 D) I 

47546 D 53 CONDENSER (ORDER 21409 DB) I 

47438 DA 54 SHOR~ CIRCUITING TERMINAL INNER WASHER I 

48341 D 55 SHORT CIRCUITING TERMINAL OUTER WASHER I 

Always give MAGNETO NUMBER when ordering Parts. 



- 38- GENUINE 
CARBURETED ENGINE 4jDPARTS 

PART REF. DESCRIPTION I SERIAL NUMBER NO. NUMBER NO. REQ'D 

48342 DA 56 SHORT CIRCUITING TERMINAL LOCKWASHER I 
48340 DA 57 SHORT CIRCUITING TERMINAL I 

E~294 58 ROTOR .·"sHArT BAlL BEARING (N.D. 15) 2 
E4A305 

"' .. -' .59 .ROTOR:"SH.I M, LIGHT ., 
X 

E4 212.- 60 ROTOR .. cSH I M, MEDIUM 
X 

E4A372 61 ROTOR.SHIM, HEAVY 
X 

27311 D 63 IMPULSE COUPLING OILER 

64 MOUNTING fLANGE, COMPLETE 

62 SLOTTED SCREW, 1/4"- 20 X 9/16" fLAT HEAD 4 

65 OIL RETAINER WASHER, INNER 

66 OIL SEAL 

47473 D 67 OIL RETAINER WASHER, OUTER· 

rr468 D 68 IMPLUSE COUPLING STOP PIN 

69 MOUNTING fLANGE LOCKWASHER (SHAKEPROOF No. 1514) .. 4 
4167 T 70 ROTOR SHAFT KEY (WooDRurr No •. 3 - 1/8 X 1/2") 

47461 D 71 PAWL PIN WASHER 2 
47462 D 72 PAWL PiN SNAP RING 2 

73 PAWL SPRING 2 

54033 D PAWL 2 
54035 DX 75 MAGNETO. MEMBER 

54035 DY MAGNETO MEMBER .WIT.H PAWLS, COMPLETE 

47lf65· i? . i' ,71· .. ; ·SPR I NG END BUTTON 2 

47464 D 78 SPRING LUBRICATING WICK 

47822 D 79 MAGNETO COUPLING SPRING 

54035 DZ 80 ROTATING. UNIT, COMPLETE 

47294 D 81' COUPLING fELT RETAINER 

49093 DX 83 DRIVE MEMBER 

24603 D 84 MAGNETO MEMBER LOCKWASHER 

86 IMPULSE COUPLING NUT 

85 LOCKWASHER, 1/2" (CADMIUM PLATED) 

21372 D TUBE OF MAGNETO GREASE (fURNISHED WHEN ORDERED) 

57314 D MAGNET KEEPER 

57755 D BREAKER POINT GAUGE 

Always glve MAGNETO NUM:aER when ordering Parts.: x - As REQUIRED 



-39 - GENUINE 

DIESEL ENGINE G]DPARTS 

DIESEL ENGINE 



l----_~ 

tr;JEIH--- 27 

~-28 1--29 

~---30 

~-3J 

1ji..--33 
®""-'-M, 
~-3!i 

_ 40_ 

DIESEL ENGINE 

I 

__ -- 53 

,­,-

GENlUNE 

PARIS 
(~ 

CYLINDER HEAD, VALVE COVER, VALVES AND STARTING VALVE MECHANISM 

Reference numbers only are ShOWll in illustration. Use 1 H C pan numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 



PART 
NUMBER 

58511 D 

628660 
51145 ox 
51194 D 

51166 D 
27080 H 

49950 D 
81100 

511720 
38763 H 
46224 DAX 
16067 D 
46225 00\ 
51171 DX 
160450 
46221 DAX 
48061 D 
46222 DAX 
46223 DAX 
8112 D 

8111 l'l 

511690 
24917 0 
249160 
51167 DAX 
8104 D 

51170 D 

48057 0 

- 41-

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

CYLINDER HEAD, VALVE COVER, VALVES AND 'STARTING VALVE MECHANISM 

I VALVE COVER STUD NUT WASHER (ORDER 62866 D) 3 

I VALVE COVER STUD NUT WASHER (WILL WORK'FOR 58511 0) 3 
2 VALVE COVER I 

3 VALVE COVER GASKET 'I 

.. ~ .. 
" , 

--, 
.... 

4 VALVE OILER PAD " I 

5 VALVE LEVER SHAFT EXPANSION PLUG, 11/16" 2 

6 VALVE LEVER SHAFT SNAP RING 2 

7 VALVE LEVER BRACKET, END '2 

8 VALVE LEVER ~PACER, SHORT 2 

9 VALVE LEVER ADJUSTING SCREW NUT 8 

10 EXHAUST VALVE LEVER, R.H. ,WI TH BUSHI NG, 46225 00\ 2 

II VALVE LEVER ADJUST I NG SC'REW 8 
12 VALVE LEVER BUSHING '- ,8 

13 VAivE LEVER SHAFT WITH PL'UG, 27080H 2 
14 VALVE LEVER SPRING 4 

15 INTAKE VALVE LEVER, L.H. WITH BUSHING; 46225 00\ 2 
16 VALVE LEVER SPACER, LONG 4 

17 INTAKE VALVE LEVER, R.H. WITH BUSHING, 46225 00\ 2 
18 EXHAUST VALVE LEVER, L.H. WITH BUSHING, 4622500\ 2 

19 VALVE LEVER BRACKET, CENTE'R (UPPER HALF) I 
SET SCREW, 5/16 X 3/4" N.C. HEADLESS (CUp POINT) 2 
HEX JAM NUT, 5/16" N.C. 2 

20 VALVE LEVER BRACKET, I NTERMEDI ATE (UPPER HAL F) 2 

" 

21 STARTING VALVE SHAFT SPRING, REAR I 

22 STARTING SHAFT CAM ROLLER PIN TOCBM SOl TO 2460 4 

23 STARTING SHAFT CAM ROLLER TOCBM 501 TO 2460 4 

24 STARTING VALVE SHAPT I 

2'i VALVE LEVER BRACKET, INTERMEDIATE AND CENTER (LOWER HALF) 3 
26 STARTING VALVE SHAFT SPRING, FRONT I 

27 VALVE SPRING SEAT KEY 16 



• - 42 - GENUINE 
DIESEL ENGINE o PARTS 

PART REF. I NO. a NUMBER NO. DESCRIPTION SERIAL NUMBER RE<rD 

48056 ot< 28 VALVE SPRING SEAT 8 
32483 DA 29 VALVE SPRING TDCBM 501 TO 3063 8 
61808 D 29 VALVE SPR I NG TDCBM 3064 UP 8 
48055 D 30 VALVE STEM RETAINER 8 

6608 DR 31 VALVE GUIDE 8 
48053 D 32 INTAKE VALVE 4 

.. .48054 D 32 EXHAUST VALVE 4 

" 
::.-.: . .... >: .... 

" 

,·l. .. 

.. .- .. ,""_. -
46210 D 33 STARTING VALVE COVER '. 4 
46209 D 34 STARTING VALVE SPRING SEAT KEY 8 
46208 D 35 STARTING VALVE SPRING SEAT .. 4 
46211 D 36 STARTING.VALVE SPRING 4 
8744 DR 37 STARTING VALVE GUIDE 4 

48058 D 38 STARTING VALVE 4 

.. -:::.;~. -~~. 
.' --. 

0= ' .. 

... 

..... 

55999 DX 39 CYLINDER HEAD BREATHER PIPE COUPLING WITH 2 NUTS 37165 D 
( ® US.ED ON 'MOD I FI ED UN I TS J ADAMS 86) I 

38026 DMX 39 BREATHER TUBE-CONNECTOB WITH NUT. 37165 D I 

38026 DM 40 . BREATH.E·R TUBE CONNECTOR (BODY ONLY) I 

55999;'P' ·.40 BREA~~ER'TuBE CONNECTOR 

(C*)USED ON MODIFIED UNITS ADAMS 70 AND 80) I 

37165 D 41 BREATHER TUBE CONNECTOR NUT 2 

37165 D 41 CYLINDER HEAD BREATHER PIPE ELBOW NUT I 

55054 DX - 42 BREATHER TUBE WITH 2 NUTS, 37165 D I 

61002 DAMX 42 BREATHER TUBE WITH 2 NUTS, 37165 D 
(®USED ON MODIFIED UNITS ADAMS 70,80 AND 86) I 

57736 DX 43. BREATHER PI PE ELBOW WITH NUT, 37165 D I 

57736 D 43A BREATHER PIPE ELBOW I 

51197 D 44 BREATHER PIPE I 

® _ FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

(ReviHd 2·'46) 
PRINTED IN tJNlTED STATES 01' AME8: 



GENUINE 
DIESEL ENGINE ~PAR'S 

PART REF. DESCRIPTION I SERIAL NUMBER NO. 
NUMBER NO. REQ'D 

54158 0 45 NOZZLE BODY RETAINER STUD 8 

461~9 0 46 VALVE LEVER INTERMEDIATE BRACKET STUD, LONG 2 
HEX. NUT, 3/8" N.r. 2 

. 

50678 0 47 STARTIN9 VALVE SHAFT PUSH ROD I 

42739 DA 48 STARTING VALVE OPERATING SHAFT LEVER PIN 2 

HEX. NUT, 1/4"N.r. 2 

42746 0 49 STARTING VALVE OPERATI~G SHAFT OIL SEAL r 
2853 y 49A STARTING VALVE OPERATING SHAFT LEVER PI N LOCKWASHER 

(SHAKEPROOF No. 1114) 2 

52020 0 50 STARTING VALVE OPERATI NG SHAFT LEVER, INNER I 

511950 51 SURTING VALVE OPERAT I NG SHAFT I 

51529 0 ~ STARTING VALVE OPERAT I NG SHAFT LEVER, OUTER I 

4&>51 0 53 VALVE LEVER CENTER AND END BRACKET STUD, LONG ., 
HEX. NUT, 3/8" N.r. 6 

46200 0 54 VALVE LEVER, CENTER AND INTERMEDIATE BRACKET STUD, SHORT 3 
HEX. NUT, 3/8" N.C. ~ 
LOCKWASHER, 3/8" J 

324450 55 VALVE LEVER END BRACKET STUD, .SHORT ., 2 

HEX. NUT, 3/8" N.r. 2 

LOCKWASHER, 3/8" 2 

50677 0 56 MANIFOLD STUD 10 

HEX. NUT, 1/2" N.C. 10 

50410 OA 57 01 L 'HEADER PLUG, 1/8" I 

23007 V 58 CYLINDER HEAD EXPANSION PLUG, I" 2 

8101 Of)( 59 CYLINDER HEAD WITH STUDS AND VALVE GUJDES I 

8101 Dry 59 CYLINDER HEAD, 8101 Drx WITH VALVES AND SPRINGS I 

53437 DC 60 CYLINDER HEAD GASKET I 

68251 0 STARTING VALVE SHAFT PUSH ROD LDCKWIRE (No. 18 GAueE X 4" LONG SOFT IRON WIRE) 



1 
\ 

11-)~ 
12----4 
13---..... 

14-- :J 

Modified Units 

.... 

16----+® 

"'" / I' I I I 
I I I 

62 63 64 

I 
I 
I 
I 
I 
I I 

65 56 

25---

34 

'1, ( , I ' 
I , , 
, I 
I I ' 
I I • 
I I- I 

I I I I 
I .f I I 

35 36 36A , , , , 
J 

Modified Units 

37 

38 

9WP~ • I = I !,' 86 ' 
I I 
I I 

I I --r I ., I I s4 86 79 80 81 82 
\ 

~p,g'..1 
• II~~ 

72 73 74 f" '76 '76 
-77 

-78 

TDCBM 501 to 3485 TDCBM j4Hb up 

\ 

87 

88 

~:' ~ .~ \ . ...~ ~~, 
.. ' , . J'M ~ , "1:, 
89 90 ~1 ~ /,! I f I 93949, .. ,1 ., 9697 

.,',\ 

,', ~;: 

'" 

8·IOI2A 

CRANKCASE, FRONT COVER FRONT AND REAR EN<;:lINE SUPPORTS 
.' 'CAMSHAFT AND RE~ PARTS 

Referellce,lIumbers only are showlI in illustn\,.-/.'use I H C part ;lUmbers ill n,nlerillg, 

Unnumbered parts'in the illustrations are the same as corresponding parts shown with numhers. 

e 

t1 
1--1 
t%j 
Ul 
f:2::I 
t'-I = 
f:2::I = 
Z 
G) 
....... 
Z 
f:2::I 

~; 
&5 
~z 
~ ... 



PART 
NUMBER: 

DIESEL ENGINE 
DESCRIPTiON SERIAL NUMBER 

GENUINE 

PARIS 

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS 

51336 DX 1 REAR ENG I NE SUPPORT I 

(AI' SCREW, 3/8" X 7/8" N. Co HEX. HEAD I 

CAP SCREII, ,1/2" X 1-1/4" N.C. HEX. HEAD 6 
CAP SCREII, 5/8" X 2" N.C. HEX. HEAD 2 
lOCKWASHER, 3/8" I 

LoeKwAsHER, 1/2" 6 
LOCKWASHER, 5/8" 2 

21069 V 2 START I NG MOlOR PA;Ii;;c'OVER I 
(AP SCREW, 3/8" x 5/8" N.C. HEX. HEAD. 2 

LOCKWASHER, 3/8" 2 
25093 DA 3 CRAN~CASE Oil SEAL RETAINER PLATE FELT PLUG, 2 

47696 0 4 CRANKSHAFT REAR Oil SEAl RETAINER GASKET. CEN~ER (BETWEEN HAlVES) 2 
47697 DB 5 CRANKSHA,T REAR OIL SEAL RETAINER FELT 2 

6533 DA 6 CRANKSHAFT REAR OIL SEAL RETAINER, UPPER (9267 D WILL WORK) 1 
CAP SCREW, 3/8" X 1-3/8" N.C. HEX. HEAD 4 
CAP SCREW, 3/8" K 3" N.C. HEX. HEAD 2 
LOCKWASHER, 3/8" 6 
WASHER, 13/32" I.D. x 3/4" 0.0. x No. 16 GA. 6 

9267 D 6 CRANKSHAFT REAR Oil SEAL RETAINER, UPPER (6533 DA Will WORK) I 

CAP SCREW, 3/8" X 1-3/8" N.C. HEX. HEAD " 4 
CAP SCREII, 3/8" X 3" N.C. HEX. HEAD i 2 

LOCKWASHER, 3/8" 6 
WASHER, 13/32" I.D. x 3/4" 0.0. x No. 16 GA. 6 

47698 D 7 CRANKSHAFT REAR OIL SEAL RETAINER GASKET I 

25086 DA 8 REAR ENGINE SUPPORT DOWEL PIN 2 

13439 v 9 CAMSHAFT REAR BEARING EXPANSION PLUG, 2-1/8" , 
I 

13231 D 10 CRANKCASE REAR EXPANSION PLUG, 1-3/4" 2 

4819 0 II 01 L fiLLER CAP I 

28797 D 12 01 L FILLER CAP STUD 1 
HEX. NUT, 3/8" N.C. I 

50411 D 13 OIL fiLLER SCREEN I 

8355 0 14 Oil F I UtR BODY I 

CAP SCREW, 3/8" X I" N.C. HEX. HEAD 2 

CAP SCREII, 3/8" X 2-1/2" N.C. HE~.HEAD 2 

lO,CKWASHER, 3/8" 4 
42733 D 15 Oil FILLER BODY GASKET 1 

28950 0 16 WATER HEADER STUD NUT WASHER' 16 
51313 0 17 WATE"R H,EADER 2 

CAP SCREW, 5/16" )( 5/8" N.C. HEX. HEAD 16 
51316 D 18 WATER HEADER GASKET 2 

47981 D 19 CVLINDER HEAD STUD 18 
32888 D 20 CYLINDER HEAD STUD NUT 18 
51329 D 21 fRICTION CONTROL DISC PIN TOCBH 501 TO 9873 1 

50827 0 22 CROSS SHAFT BUSHING 2 

51201 DX 23 Oil LEVEL GAUGE I 

'51202 OX 23 OIL LEVEL GAUGE (0 USED ON MODIFIED UNITS ADAMS 70 80 AND 86) I 

51324 D 24 PUSH ROOCHAHBER SIDE PLATE, FRDNT I 

CAP SCREW, 3/8" X 1-1/8" N.C. HEX. HEAD 2 

47933 ox 25 If AL VE PUSH ROD 8 

if) - FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 
.. ;" 

(R.""",C\ 2- 46) 



- 46- GENUINE 
DIESEL ENGINE ~PAR'S 

PART REF. J NO. 

f~~I NUMBER NO. DES C R I P·T ION SERIAL NUMBER REQ'D 

51790 0 26 VALVE TAPPET.STOP 2 
CAP SCREW, 3/B" X 5/B" N.C HEX. HEAD 2 
LOCKWASHER, 3/B" 2 

50951 0 27 VALVE TAPPET B 

50826 0 <!B CROSS SHAFT RETURN SPRING PIN I 
8124 OFX 29 CRANKCASE WI TH STUDS AND CAMSHAFT BEAR:I!'IGS·, ·COMPLETE 

(ORDER BI24 OGX TOGETHER WITH CENTER BEA1'lING, 63299 OX AND FUEL 
FILTER BASE, 8222 OAX) TOCBM 501 TO 5289 I 

8124 OGX 29 CRANKCASE WITH STUDS AND CAIISHAFT BEARINGS,:··"Cciioi.PLETE· TDCBR5290 U~ I 
BI24 OFZ 29 CRANKCASE, 8124 eFX ·W!TH CYLINDER SLEEVES AND ALUMINUM PISTONS. COMPLETE 

(ORDER 8124 OGZ OR 686690 TOGETHER WITH CENTER·;BEARING, 
63299 ox AND FUEL FILTER BASE, 82220AX) TOCBM 501 TO 52B9 I 

BI24 OGZ 29 CRANKCASE, BI24 OGX WITH CYLINDER SLEEVES AND ALUMI~UM PISTONS, COMPLETE 
(686690 WILL WORK) TOCBM 5290 UP I 

68669 0 29 CRANKCASE, BI24 OGX WITH CYL I NDER SLEEVES AND GREY IRON PISTONS, COMPLETE 
(8124 OGZ WILL WORK) TOCBM 5290 UP I 

29565 0 30 CRANKCASE DISTRIBUTOR HOLE EXPANSION PLUG, H/8" I 
13231 D 31 CRANKCASE FRONT EXPANSION .. Pi.UG, 1-3j4~ 2 ...... ;-'0 1L --

'/'" 

51310 0 32 CRANKCASE FRONT PLATE GASKET I 

51309 D..~R 33 CRANKCASE FRONT PLATE (ORDER 64479 OXA) TOCBM 501 TO 7949 I 
64479 OXA 33 CRANKCA.SE. FRONT PLATE, COMPLETE WI LL WORK FOR 51309 ox TDCBM 7950 UP I 
.. . CAP. SCREW, 3/8 X 7/8" N.C. HEX HEAD 4 

462500 34 CRANKCASE FRONT PLATE CAp·SCREW LOCK 3 
TOCBM 501 TO 7949 I 

48143 0 35 FUEL PUMP GEAR COVER GASKET I 
48142 0 36 FUEL PUMP GEAR COVER I 

CAP SCREW, 5/16" X 1/2" N.C. HEX. HEAD 6 
LOCKWASHER, 5/16" 6 

28950 0 36A FUEL ··.PUMP GEAR COVER CAP SCREW WASHER 6 
13806 0 37 FRONT COVER HOUR METER PAD EXPANSION PLUG, 1-1/4"(NOT HOUR METER) I 
48296 0 3B FRONT" ENGINE SUPPORT I 

CAP SCREW, 1/2" X 2-3/4" N.F. HEX. HEAD 2 

HEX. NUT; 1/2" N.F. 2 

LOCKWASHER, 1/2" 2 

8553 0 38A FRONT ENGINE SUPPORT (0USED ON MODIFIED UNITS ADAMS 7080 AND 86) I 

Q 3615 39 FRONT ENGINE SUPPORT LUBRICATOR I 

46137 0 40 CRANKCA·SE REAR DUST SEAL GASKET I 

0- FOR T ABULAT I ON OF MOD I F I CAT IONS SEE I N:TRODUCT I ON PAGE ~ 
(R ...... d 2-46) pRINTEli m UNITED STATES OF AM! 



DIESEL ENGINE ~PAR'S 
PART REF. 

DESCRIPTION I 
NO, 

NUMBEfl NO, SERIAL NUMBER 
REQ'D 

46136 D 41 CRANKCASE REAR DUST SEAL 1 

CAP SCREW, 3/S" X S/S" N.r. HEX. HEAD 3 
LOCKWASHER, 3/8" 3 

51311 D 43 CRANKCASE OIL SEAL RETAINER PLATE I 

CAP SCR EW, 3/8" x I" N.C. HEX. HEAD '_ 4 
LOCKWASHER, 3/811 4 

51312 D 44 CRANKCASE Oil SEAL RETAINER PLATE GASKET I 

6534 DAX 45 CRANKSHAFT REAR OIL SEAL RETAINER"LoWER WI TH 2 DOIIEL PINS 25076 D 
(9268 OX WILL WORK) 1 

CAP SCREW, 3/8 X 1-3/8" N.C. HEX HEAD 2 

LOCKWASHER, 3/8" , ',', 2 
WASHER, 13/32" I.D. )( 3/4" O.D. x No. 16 GAUGE 2 

9268 DX 45 CRANKSHAFT REAR Oil SEAL RETAINER, LOWER WITH 2 'BOWEL PINS, 25076 D 
(6534 DM WI LL WORK) I 

25076 D 46 CRANKSHAFT REAR Oil SEAL RETAINER DOWEL' PIN 2 

31729 D 47 CRANKCASE WATER DRAIN COCK I 

42952 D 48 REAR ENGINE SUPPORT STUD ( 0USED ON'MoDIFIED UNITS ADAMS 7080 AND 86) 9 
53560 D 48 REAR ENGINE SUPPORTSrUD 9 

HEX.- NUT, 5/8" N.r. 9 
lOCKWASHER, 5/8" 9 

53643 D 49 CROSS SHAFT LATCH BRACKET STUD I 

HEX. NUT, 3/8" N.F. 1 

LOCKWASHER, 3/8" 
" 

I 

50410 DA 50 Oil HEADER PlliG 6 

48262 D '51 OIL LEVEL GAUGE SLEEVE «(*)USED ON MODIFIED UNI TS ADAMS 70y80 AND 86) I 

51325 D :JI OIL LEVEL GAUGE SLEEVE c" I 

" 

"' . . ' 

43113 D 52 CRANKSHAFT BEARING CAP STUll, FRONT, INTERMEDIATE AND REAR 8 

39422 D 53 CRANKSHAFT BEARI NG CAP STUD NUT WASHER, fRONT, INTERMEDIATE AND REAR" B 
39423 D 54 CRANKSHAFT BEARING CAP STUD NUT, FRONT, INTERMEDIATE AND REAR 8 

COTTER PIN, liB" X H/8" ',." '_B' 
47840 D 55 CRANKSHAFT BEAR'ING CAP STUD, CENTER 4 
46246 D 56 CRANKSHAFT BEARING CAP STUD NUT WASHER, CENTER 4 
4359B v 57 CRANKSHAFT BEARING CAP STUD NUT, CENTER 4 

COTTER PIN, 1/8" x 1-3/8" 4 
52606 D 58 CRANKCASE LOCATING HOLE FlUG (ORDER No.6 STANDARD CORK 

No.2 X GRADE 9/16 X 3/4 )( 15/16" LONG) 2 

13897 D 59 C'RANKCASE DISTRIBUTOR HOLE LOCKIIASHER (SHAKEPROOF No. 1118) 

(WilL WORK FOR 22891 D) I 

CAP SCREI!, 5/16" X 5/8" N.C. HEX. HEAD 1 

22891 D 59 CRANKCASE DISTRIBUTOR HOLE LOCKWASAtR: (ORDER 13897 oj I 

46696 DX 60 BREATHER BAffLE TDCBM 501 TO 3485 I 

MACHINE SCREW, No. 8 - 32)( 3/B" ROUND HEAD 2 

LOCKWASHER, No. 8 2 

0- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

(RavUled 2- 46) 



- 48- GENUINE 
DIESEL ENGINE ~PARTS 

"ART 1 
REF. I 

I 
(~~ NUMBIER Ne>_ DESCfitiPTION SERiAL NUMBER NO. 

"EOOD 

58511 D 61 PUSH ROD CHAMBER SIDE PLATE BOLT WASHER (ORDER 62866 D) 4 
62866 D 61 PUSH ROD CHAMBER SIDE PLATE BOLT WASHER (W'I LL WOR K !'OR 58511 D) 4 
50975 D 62 BREATHER ELEMEMT TDCBM 501 TO 3485 I 
47984 D 63 PUSH Roo CHAMBER SIDE PLATE GASKET 2 
51326 DX 611 PUSH ROD CHAMBER SIDE PLATE, REAR (ORDER 59531 D) TDCBM 50 I TO 3485 I 

CAP SCREW, 3/8" X 1-1/8" N.C. HEX. HEAD 2 
46700 D 65 BREATHER PIPE' FLANGE GASKET TDCBM 501 TO 3485 I 
51327 DX 66 BREATHER PIPE TDCBM 501 TO 3485 I 

CAP SCREW, 5/16" X 3/4" N.F. HEX. HEAD 2 
LOCKWASHER, 5/16" 

2 
513280 '167 BREAHtER PI p·E CLI P ." TDCBM 50 I TO 3485 I . 

, . :{, . 

, .. ' 

'. 

\~;;;', . 

52605 D ,6tl CRANKCASE F.RONT PLATE AND COVER DOWEL PI N 2 
63282 D 69 CRANKSHAF.1 CENT.ER BEARING DOIIEl PIN rDtBM 5290 UP 2 
46251 0 70 eRA N~CA SEfRO~TJ'.LAH CAp SeRE\< LOCK .. -4 

" . .... 
........•...... ' 

.. 
---

, ./ 

" 
---. 

,';., , 

594880 71 PUSH ROD CHAMaER SIDE PLATE, REAR TOCBM 3486 UP I 

CAP SCREW; 3/8" x 1-1/8" N_C. HEX. 'HEAD 2 
59480D 72 BREATHER BAU'LE TOCBM 3486 UP I 

5948ID 73 '.' BREA;r,HER BODY GASKET TDCBI'! 3486 Up I 

89590 -, ... ; 74 BREATHER BODY (9258 0 Wlll.WORK) TDCBM 3486 UP 1 
MACHINE SCREW, No. 10 - 24 )( 1/2" N.C. ROUND HEAD 4 
LOCKWASHER,·No. 10 4 

9258 0 74 BREATHER BODY (8959 D WILL WORK) TOCBM 3486 UP I 
MACHINE SCREW, No. 10 -24 x 1/2" N.C. ROUND HEAD 4 
LOCKWASHER, No. 10 4 

59482D 75 BREATHER ELEMENT rOCBM 3486 Up I 

59484 D 76 BREATHER PIPE FLANGE TDCBM 3486 UP I 

CAP SCREW, 5/16" x 7/8" N.C. HEX. HEAD .. 2 
-

LOCKWASHER, 5/16" 2 

59486 D 77 BREATHER PIPE TDCBM 3486 Up I 

59487 D 78 BREATHER PIPE CLIP TDCBM 3486 Up I 

'. 

8121 ox 79 IDLER GEAR WITH BusHING (41 TEETH) I @t~ 
, ~. 



~ 
~ 

-

PART 
NUMBER 

6392 OX 

15868 0 

111634 H 

48139 OA 

51203 OA 
46129 0 
6623 OAX 

53872 0 
48138 0 

7235T 
51308 DAR 
51307 OAK-

509500 
51306 DAR 

51305 DAR 
50948 oA 

50949 0 
16025.0 
24569 0 

59531 0 
8554 0 

25063 DA 

48117 D 
48118 D 
48384 D 
48385 D 

REF. 
NO. 

80 

81 

81 

82 

83 
84 

85 

86 

87 

88 
89 
90 
91 
92 

93 
94 

95 
96 

97 

9B 
99 

100 

- 119-

DIESEL ENGINE 
DESCRIPTION I SERIAL NUMBER 

IDLER GEAR SHAFT WITH DOWEL PIN 

CAP SCREW, 1/2" X 1_1/2" N.C, HEX, HEAD 
IDLER GEAR SHAFT CAPSCREW LOCKWASHER 

(ORDER 41634 H) TOCBM 501 TO 3062 
IDLER GEAR SHAFT CAPSCREW LOCKWASHER ,(SHAKEPROOF No. 1224) 

(WILL WORK FOR 18868 D) TDCBM 3063 UP 
CRANKCASE FRONT COVER GASKET 

OIL LEVEL GAUGE PIPE (0USED ON MODIFIED UNITS ADAMS 70,80 A NO 86) 
CRANKSHAFT FRONT OIL DEFLECTOR 
CRANKCASE fRONT COVER, COMPLETE 

,CAP SCREW, 3/8" X I" N.C. HEX. HEAD 

CAP SCREW, 3/8" X 1-3/8" N.C. HEX. HEAD 

LOCKWASHER, 3/8" 
CRANKSHAFT FRONT OIL SEAL 
TIMING POINTER 

',"' 

.. 

,';"" 
,.,.';ji~h·;' ' 

CAMSHAFT GEAR KEY (WOOORUFF flAil I,tllx 7/8") ", 
CAMSHAFT BEARING, REAR 

~ 

CAMSHAFT BEARING, No. 3 
CAMSHAFT ',1' 

CAMSHAFT BEARING, No. 2 c:;\ ;:.. 

CAMSHAFT BEARING, FRONT 
~ ", 

CAMSHAFT THRUST PLATE 
CAP SCREW, 3/8" X 7/8" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 

, 

CAMSHAFT GEAR (54 TEETH) 
CAMSHAFT GEAR NUT LOCK 
CAMSHAFT GEAR NUT 

."., . 

.•.... 

SIDE PLATE AND BREATHER, COMPLETE(WILL WORK FOR 51326 ox) TDCBM 501 TO 3485 
FLY,WHEEL HOUSING (0USED ON MODIFIED UNITS ADAMS 70,80 AND 86) 
CLUTCH PILOT BEARING LUBRICATOR COVER 

(0USED ON MODIFIED UNITS ADAMS 70,80 AND 86) 
' FRONT ENGINE SUPPORT SHIM, HEAVY (ORDER 48384 D) 

FRONT ENGINE SUPPORT SHIM, LIGHT(ORDER 48385 D) 
FRONT ENGINE SUPPORT SHIM, HEAVY (WilL WORK FOR 48117 D) 
FR9NT ENGINE SUPPORT SHIM, LIGHT (WI LL WORK' FOR 48118 D) 

!L - FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

.. 

GENUINE o PAR'S 
NO. 

REQ'D 

I 
I 

I 

I 
I 

I 
' I 

':1 ~ ':j.; ,", 
,4' " : 
9 
13 
I 
I 

I 
I 
I 
I 
I 
I 
I 
2 
2 
I 
I 
I 

I 
I 

I 
2 
X 
2 

'x 

x - As REQUIRED 
(RevUoed' 2.'46) 



.~ 
Modified Units 

6526 DAX I 

8398 C,X I 

972'5 DMX I 

9690 DMX I 

43832 D 2 
57913 D 2 
47628 D 3 
'59811 DM 3 

46923 D 4 
33817 1D8' 5 
28113 DA '5 
8977 DM 6 

50954 D 8 
50956 D 9 

," .. 
(Rovued z- 46) 

- 50-

DIESEL ENGINE 

~~~ 
\ I 
\ I 

12 13 

20} 22 
........ 21 

~-~~~~;} .. 
~.,<' 
~I 

GENUINE 

~PARTS 

~_24:A 

"r, --~,*l~' ~ 
: I I ,,/' 
I I I 36 
: f: ,------, 

~~ 
~ ~I 

27 27 

f!M ~ ~. _J~.",,~,j"--:J~,.,' 
:1/ f/ 1/' ~ = 
v Y Y 

28 27 27 28-1I-... ---.... I 

Modified Units 

8-1002. 

Reference numbers Orlly are shown in illustration. Use 1 H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same a'S corresPOrlding parts shown with numbers. 

CRANKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS, 
CYLINDER SLEEVES DRIVE PULLEY, STARTING CRANK AND FLYWHEEL , 

FLYWHEEL WITH RING GEAR, 33817 DB I 

FLYWHEEL wiTH RING GEAR, 28173 DA AND PLUG, 32331 D 

(ORDER 9725 DMX) (® USED ON Moo I F I EO UN I TS ADAMS 70 AND 80) I 

FL,YWHEEL WI TH RING GEAR, 28173 DA 

(USED ON MODIFIED UNITS ADAMS 70 AND 80) I 

FLYWHEEL WIT~ RING GEAR 28173 DA (®USED ON MODIFIED UNITS ADAMS 86) I 
FLYWHEEL BoLT 6 
FLYWHEEL BOLT (®USEO ON MODIFIED UNITS ADAMS 70, 80 AND 86) 6 
FLYWHEEL BOLT LOCK 3 
FLYWHEEL AND COUPLING BOLT LOCK 

(®USED ON MODifiED UNITS ADAMS 70,80 A NO 86)' 3 
FLYWHEEL DOWEL PIN 2 
FLYWHEEL RING GEAR (149 TEETH) TOCBM 1995 UP I 

FLYWHEEL RING GEAR (157 'TEETH) (®USED ON MODIFIED UNITS ADAMS 86) I 

CONTINUOUS POWER TAKE-OFF COUPLING 

(*)USEO ON MOOIFIEO UNITS ADAMS 70, 80 AND 86) I 

e= PISTON RING, Top (COMPRESSION) 4 
PISTON RING, INTERMEDIATE (COMPRESSION) 4 

*l- FOR TABULATION OF MODIFICATION 'SEE I NTRODUCTION PAGE 
PRINTED IN uNITED STATES OF AMERJCJIJ 



... : "...-.. ....... . . 

, . . 

- 51-

PIESEL ENGINE 
PART 

NUMBER 

50955 D 

47953 D 

63123 D 

63123 ox 

REF. DESCRIPTION 

10 PISTON RING. ~~ION) 
II' iPISTON RING (OIL REGULATI.NG) 

12 I PISTON PIN RETAINER RING . ". 

:~ I :'!,.O-", PI N (STANDARO) -(ORDER 52608 DA:): 
'ISTON PIN (,005"0VERSIZE) Tw 

~A I C-ONNECT I NG ROD BOLT WASHER .' 

15A I C~;~ECTING ROD BOLT WITH WASHER6"!116 D 

-15 ~NECTING ROD BOLT ~ 63123·0X) 

.1 ~NECT I NG ROD BoU' . 

I LL _~OR~ FOR 47639 DA) .' ' .•.. ,.;;: .. '. 

.... 

. , . 

.' 
SERIAL NUMBER 

RE;Q'O 

8 
" .. 

'. 

' . 
. ,. 

= 

8 

-TOCsF 501 TO)'S12 .•. '16 
.·TOCBM 7513 up, ... )6 .' 

:. 

C' .. 

-
....•.. 

. . 

'" 

-



o 
" 



53 - GENUINE 

DIESEL ENGINE G]DPARTS 
PART REF. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. REQ'D 

63299 DX 28B CRANKSHAFT BEARING, CENTER (2 HALVES WITH THRUST WASHERS) 

(STANDARD) TDCBM 5290 UP I 

63300 DX 28B CRANKSHAFT BEARING, CENTER (2 HALVES WI TH THRUST WASHERS) 

(,030" UNDERSIZE) TDCBM 5290 UP I 

64381 DX 28B CRANKSHAFT BEAR lNG, CENTER (2 HALVES WITH THRUST WASHERS) 

(.003" UNDERSI ZE) TDCBM 5290 up· I 

10319 D 29 STAR,TING CRANK PIN I 

SET SCREW, '5/16 X 1/2" N.C. HEADLESS (CUp POI NT) I 

6652 DB 30 FAN DRIVE PULLEY (NOT FRONT POWER TAKE-OFF COUPLING) I I 

8699 DBX 30 FAN DRIVE PULLEY WITH 2 DOWELS, 47490 D AND 2 STUDS, 24909 D 

( 0 USED ON MOD I F I ED UN I TS ADAMS 70, 80 AND 86) I 

36796 DA 30A CRANKSH'AFT 01 L FL INGER I 

4254 DA 31 CRANKSHAFT GEAR NUT LOCK (NOT FRONT POWER TAKE-OFF COUPLING) I 

18767 D 31 CRANKSHAFT GEAR NUT LOCK (0USED ON MOD I F I ED UN I TS ADAMS 70,80 AND 86) I 

4253 D 32 CRANKSHAFT GEAP NUT I 

6935 D 33 STARTING CRANK RATCHET I 

G 3754 34 STARTING CRANK RATCHET PIN I 

49682 DX 35 STARTING CRANK, COfiiPLETE (ORDER 5591 I DX) (TRACTORS)TCB 501 TO 1295 I 

55911 DX 35 STARTING CRANK, COMPLETE (WILL WORK FOR 49682 DX) (TRACTORS) TCB 1296 Up I 

53359 DMX 35 SlARTING CRANK, COMPLETE (0USED ON MODIFIED UNITS ADAMS 70,80 AND 86) I 

85'52 D 36 FUEL SUPPLY PUMP DRIVE PULLEY 

(0USED ON MODIFIED UNITS ADAMS 70, 80 AND 86) I 

(0)- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

I 
(Ra .... ed 2 46) 



-54 - GENUINE 

DIESEL ENGINE ~PAR'S 

9 10 11 

.2'-11 
3 __ \0 

4 
: 

.. ~. 

1 

J 
1 

} 1 
1 
1 

i o 
~<---18 

.'. . . 

~ __________ 1' 

. '. '. ~ ~ , 

CRANKCASE OIL PAN AND LUBRICATING OIL PUMP 

RcfeTe'I\Ce HUlnbeTs only dTe .,hown in illustmtion. Use I H C PdTt nwnbeTS in oniaing. 

PRINTED IN UNITED STATES OF AMElUCA 



PART 
NUMBER 

8088 ox 

51041 OA 

51044 0 

51044 0 

51101 ox 

46157 0 

46053 0 

51047 0 

13021 0 

46595 OA 

32316 0 

51038 ox 

10961 0 

32319 0 

51040 OA 

8089 OAX 

51046 0 

8210 0 

56108 0 

54688 0 

51318 0 
51317 OXA 

61884 0 

58997 DA 
68252 0 

I 
2 

3 
3A 

4 

6 

7 
8 

9 
10 

II 

12 

13 

14 

15 
16 

17 
18 

19 

20 

21 

22 

22 

- 55 - GENUINE 
DIESEL ENGINE ~PAR'S 

DESCRIPTION SERIAL NUMBER 

CRANKCASE OIL PAN AND LUBRICATING OIL PUMP 

LUBRICATING OIL PUMP BODY WITH IDLER SHAfT I 
LUBRICATING OIL PUMP IDLER GEAR (12 TEETH) I 

LUBRICATING OIL DUMP AUXILIARY GEAR HOUSING GASKET 1 
LUBRICATING OIL PUMP COVER GASKET I 

01 L RETURN PIPE WITH SCREEN I 

CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAD I 

LOCKWASHER, 3/8" I 

LUBRICATING OIL PUMP On. INLET TUBE I 
LUBRICATING OIL PUMP AUXILIARY GEAR HOUSING DOWEL PIN I 
LUBRICATING OIL PUMP AUXILIARY IDLER GEAR (12 TEETH) I 
LUBRICATING OIL PUMP ORI VE KEY (WOODRUff No. 6 ,5/32 X 5/8") 2 
LUBRICATING OIL PUMP DRIVE PINION (12.TEETH) I 
LUBRICATING OIL PUMP DRIVE PINION PIN < I 
LUBRICATING. OIL PUMP DRIVE SHAfT WITH PINlj, 32316 o AND 32319 0 I 

.~ .. ," 
LUBRICATING OIL PUMP BOCY CAP SCREW 2 

LOCKWASHER, 1/2" 2 
LUBRICATING OIL PUMP BODY GEAR PIN I 
LUBRICATING OIL PUMP BODY GEAR (12 TEETH) I 
LUBRICATING OIL PUMP AUXILIARY GEAR HOUSING WITH DOWEL, 46053 0 AND 

TUBE, 46157 0 I 
LUBRICATING OIL PUMP AUXILIARY BODY GEAR (12 TEETH) I 
LUBRICATING OIL PUMP COVE~ I 

CAP SCREW, 3/8 X 2-3/4" N.C. HEX. HEAD I 
CAP SCREW, 3/8 X 2" N.C. HEX. HEAD 3 
LOCKWASHER, 3/8" 4 

LUBRI CAT I NG 01 L PUMP SCREEN (FLOTO) I 

COTTER PI N, 1/8 x 1-'1/4" I 
LUBRI CAT I NG 01 L PUMP, COMPLETE (LESS REf"ERENCE 13) I 

CRANKCASE OIL PAN GASKET I 
CRANKCASE 01 L PAN WI TH 3/4" SQUARE HEAD PIPE PLUG (61884 0 WILL WORK) I 

CAP SCREW, 3/8 X I" N.C. HEX. HEAD 21 

CAP SCREW, 3/8 x 1-114" N.C., HEX. HEAD 4 

LOCKWASHER, 3/8" 25 
CRANKCASE OIL PAN WITH MAGNETIC DRAIN PLUG, 58997 OA 

(FIELD CHANGE - SPECIAL) (WILL WORK fOR 51317 OXA) I 
CRANK.CASE OIL PAN MAGNETIC DRAIN PLUG (FIE'LD CHANGE - SPECIAL) I 
LUBRICATING OIL PUMP BODY CAPSCREW LoeKWIR~ 

(3/32 X 10" LONG SOFT IRON WIRE) I 



- 56- GENUINE 
DIESEL ENGINE 4iDPA 

=========================~~===c'«V= 

G 

, I=----U r ------2 

©--------- 2 

Refere:n.e numbers only are shown in illustration. 

Use I H C part numbers in <ordering. 

LUBRICATING OIL FILTER 

54650 DA I OIL fILTE~, COMPLETE 

6579-1/3 IA 01 L fiLTER CASE RETAiNING BAR PIN 

46606 DX 2 OIL 'fILTER CASE RnA I HI MG. BAR WI TM NUT ANDl'IN, G 6579-1/3 
13839 D 3 OIL fiLTER CASE RETAINING BAR GASKET 

13842 D !j OIL FILTER CASE 

51183 DA 5 OIL fiLTER ELEMENT (STAR SHAPED TVPE) (ORDER 6388l! 0) 

53854 DA 5 OIL fiLTER ELEMENT REPLACEMENT PACKAGE'(6 ELEMENTS) 

(STAR SHAPED TVPE) (ORDER 63885 D) 

63884 D 5 OIL fiLTER ELEMENT (UMBRELLA TVPE)(WILL WORK ,OR 51183 DAl 

63885 D 5 OIL fiLTER ELEMENT REPLACEMENT PACKAGE (6 ELEMENTS) 

(UMBRELLA TYPE)(WILL WORK fOR 53854 DAl 

1384\ D 6 OrL fiLTER CASE GASKET 

) 

I 

I 

I 

I 

1 
TCBM 50 I TO 5863 I 

TDCBM 501 TO 5863 I 

TDCBM ,)864 UP I 

TOtBM 5864 UP I 

I 

tll13 DAX 7 Oil fiLTER BASE,WITH 1/4" SQUARE HEAD AND 3/tlw ·COUNTERSUNK HEAIl PI PE PLUG I 

CAP SCREII, 7/16" x 1~1/2· N.C. HEX. HEAD 

CAP SCREII, 7/16" .x 2-1/2" N.C. HEX HEAD 

LOCKIIASHER, 7/16" 
45255 DA 8 Oil PRESSURE REGULATING VALVE 

45286 D 9 OIL PRESSURE REGULATING VALVE SPRING (ORDER 62672 D) 

62672 D 9 Oil PRESSURE REGULATING VALVE SPRING (WiLl WORK FOR 45286 D) 

28781 D 10 Oil PRESSURE REGULAr I ~lG VALVE NUT GASKET 

51205 D 11 OIL PRESSURE REGULATING VALVE NUT 

'2 1204 D 12 Oil fiLTER BASE GASKET 

1 
2 
3 
I 

TDCBM 501 TO 3061 Gi) I 
TDCBM 3062 UP ® I 

1 
I (~.J= 
I 

® - ALSO TDCBM 2694 TO 3026 
Gi) - NOT TDtBM 269~ TO 3026 



-57 - GENUUtE· 

MEMORANDA IS 



6430 OAX 1 

33814 0 2 

35032 0 2 

37632. 0 2 

37634 0 2 

45984 0 3 
6587 0 4 
91'5'5 0 4 

4!j986 0 5 
91406 HA 6 
45985 0 7 

48042 0 8 
41955 0 9 

6'i18 DAX 10 
(Revued 2- 46) 

• 

DIESEL ENGINE 

6----_~ 

7-----"1JIb 

----8 

~7 
I 

I r 

20 21 22 
I 
I 
I 

25 22 26 27 28 
I I I I 

v 
11 

6~. 
/> .? r---19 

/ t/ 
17 18 

~'~6 
--~\ 

"1"" 'r "r' " I , I . ),~ .... 
I , , \ 

33 M35 36 

Reference numbers only are shOwn in illustration. Use I H C part numbers in ordering., 

Unnumbered parts 1!1 the illustrations are the same as corresponding parts .~hQwn with numbers. 

FAN, THERMOSTAT AND WATER PUMP 

THERMOSTAT .HoUSI NG WI TH 1/4" SQUARE HEAD PI PE PLUG 

CAP SCREW, 3/8" X 1" N.C. HEX. HEAD 

LOCKWASHER, '3/8" 
THERMOSTAT (J 65 0 - 190 0 ) (NOT Low Bo I L1 NG POINT ATTACHMENT) 

(37634 D~ILL WORK) 

. THER'MOSTAT (1300 - 1550 )(Low Bo I L I·NG Po I NT ATTACHMENT - SPECIAL)' 

(37632 0 WILL WORK) 

THERMOSTAT (1300 - 1550 )(Low BOILING POINT ATTACHME"IT - SPECIAL) 

(35032 0 WILL WORK) 

THERMOSTAT (165 0 - 190 0 ) (NOT Low BOILING POINT ATTACHMENT) 

(13814'0 WILL WORK) 

THERMOSTAT HOUSING GASKET 

WATER OUTLET ELBOW (ORDER 9355 D) TOCBM 501 TO 4112 
WATER OUTLET ELBOW (WILL WORK FOR 6587 D) TDCBM 4113 Up 

CAP SCREW, 3/8" X 1" N.C. HEX. HEAD 

LOCKWASHER, 3/8" 
WATER OUTLET ELBOW GASKET 

THERMOSTAT By-PASS HOSE CLAMP 

THERMOSTAT BY-PASS HOSE (1 -1/2" 1.0. X 2-3/8" LONG 3 PLY) 

FAN AND WATER PUMP BELT 

WATER PUMP BODY GASKET 

WATER PUMP IMPELLER WITH SHAF~ AND THRUST WASHER 

GENUINE 
G]DPARTS 

8-1569 

o 
1 
2 
2 

1 

1 

1 

I 
1 
1 
1 
2 
2 
1 
2. 
1 

1 
1 

-

1 
PRINTED IN UNITED STATES OF AMERICA 



QA 

PART 
NUMBER 

68315 D 

20303 D 

45982 ox 
24017 D 

50790 D 
6586 D 

Q 3615 
1.4186 DA 

3628 

Q 3659 

20300 0 
20290 0 

ST 205 A 
20308 0 

2:169 ox 

tlD23 OX 

2370 DAX 

45993 D 
20289 D 
218390 
20306 DX 
20293 0 
20299 D 
20296 0 
21259 D 

20301 D 

G 3792 
20585 D 
20586 0 

49185 0 
57041 D 
57041 D 
43222 VA 
64071 D 

11 

12 

13 
14 

15 
16 

17 
17 
18 

19 

20 
21 
22 
22 

23 

23 

24 

25 
26 

27 
28 
29 
30 
31 
32 

33 

34 

35 
36 

37 
37 
37 

- 59-

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

WATER PUMP BODY WITH SLEEVE, 45982 OX (WILL WORK fOR 6586 D) 1 
CAP SCREW, 7/16 X 1-1/4" N.C. HEX HEAD 1 
CAP SCREW, 7/16 X 2-1/2" N.C. HEX HEAD 3 
LOCKWASHER, 7/16" 4 

WATER PUMP SHAfT THRUST BUSHING 1 

WATER PUMP SHAfT SLEEVE WITH B.USH I NG, 20303 0 AND 24017 0 1 
WATER PUMP SHAfT BUSHING 1 
WATER PUMP SHAFT PACKING X 
WATER PUMP BODY (ORDER 68315 D) ... /. 1 ;~": 

WATER PUMP BEARING LUenCATOR (14186·oA WILL WORK)." . .< .. ,;,o} .. :':: .. 1"· 
" 

~:, '. ::.'", 

WATER PUMP BEARING LUBRICATOR (Q 3615 WILL WORK) 1 
WATER PUMP SHAfT BEARING LUBRICATOR WITH CAP, Q 3659 1 

WATER PUMP SHAfT BEARiNG LUBRICATOR CAP 1 

WATER PUMP FELT WASHER 1 
WATER PUMP OIL SEAL, REAR 1 
WATER PUMP BEARING (I.H.C. )(20308 OWILL WORK) 2 
WATER PUMP "!3EARING (N.D. 3207)(ST 205 A WILL'WORK) 2 
FAN AND WATER PUMP PULLEY HUB WITH OIL SEAL 20290 D 

(ORDER 8023 o~) ToCBM 501 TO 19911 1 
FAN AND GENERATOR PULLEY HUB WITH OIL' S.EAL, 202900 

(WILL WORK fOR 2369 OX) ToCBM 1995 UP 1 
FAN AND WATER PUMP PULLEY FLANGE WITH SET SCREW, 1 
5/16" X 7/8" N.C. HEADLESS (DOG POINT) AND HEX JAM .NUT, 5/16" ·N.C. I 

WATER PUMP BEARING SPACER 1 
WATER PUMP OIL SEAL, FRONT -'.' 1 
WATER PUMP BEARING RETAINER GASKET 1 
WATER PUMP BEARiNG RETAINER WITH OIL SEAL, 20289 0 ,) . '-.~' .. ':<; ...... ::.: .. >: ... 
WATER PUMP BEARING LOCK SLEEVE ," .. : ·::Ji;'~::,,: Ii. '.'~.': ,: .• <::"';":; . ;:. 

WATER PUMP BEARING CLAMP NUT .... :.:,-,:, ... , ····);,'V' Jf:';:::t ... >.::";";' 
WATER PUMP·PACKING GLAND. "? .. -, 

1·."O::'i/;, ,,""', .. ' '. ".'" 
;' 

FAN S VC "-'()N 1 
CAP SCREW, 5/16" X 1" N.C. HEX HEAD 2 
LOCKWASHER, 5/16" 2 

WATER PUMP DRIVING STUD 2 

LOCKWASHER, 5/16" 2 
WATER PUMP DRIVER SPRING 2 ... 
WATER PUMP DRIVER 1 -.-
WATER PUMP oRIVE~ PIN 1 

HEX. NUT, 5/16" N.F. I 

LOCKWASHER, 5/16" 1 -
FAN AND WATER PUMP, COMPLETE (NOT ELECTRIC LIGHTING) ToCBM 501 TO 1994 1 
FAN AND WATER PUMP, COMPLETE ToCBM 1995 UP 1 
FAN AND WATER PUMP, COMPLETE (ELECTRIC LIGHTING SPECIAL) ToCBM 501 TO 1994 1 
WATER PUMP IMPELLER PIN TDCBM 501 TO 2485 1 
Low BOILING POINT THERMOSTAT AND HEAT INDICATOR ATTACHMENT - SPECI AL 

(CONSISTING Of THERMOSTAT, 35032 0 OR 37632 0 AND HEAT INDICATOR) 1 

.. .. . ~.~, 



- 60-

DIESEL ENGINE 

39 18---

----19 

rr------------~A~----------~~ 
12 34 fj ~ '18 

\~~j~6~6 
~~ ~ 
_--21 I .,., 

/ I I 
I ! , 

28 8 12 

) 
~ 10 1,1 13 , i , , 
I , , , , 

~1W' 
, , 
t 

.. ---_ _/" 17-._ 

~~~. , '-"'1 
29-------~ "'M 

/"wf~ .. , I I • 

I I I I 
30 31 32 33 

--22 

---23 
2'1 28 

~r==t=/=~ 
V / /. 
3e: 3'1 38 

fOR TRACTORS EQUIPPED WITH IHC PUMP.: 

Reference numbers only aTe shown in illustration. Use I llc part numbers in ordering. 
A-S875 

STARTING MECHANISM AND GOVERNOR CONTROL 

'i4086 D I CROSS SHAFT OPERAT I NG .LEVER I 
20586 D 2 CROSS SHA FT OPERhl ~.G~.LEVER P·I N I 

0= HEX. NUT, 5/16" N.f •.. I 
LOCKWASHER, '5/16" I 

8525 'DB 3 CROSS SHAFT BRACKET (ORDER 64574 D EXCEPT ON MODIFIED UNITS 
ADAMS 70 AND 80 ORDER 9446 DAX) 501 TO 9873 I 

CAP SCREW, 3/8 X 2-1/2" N.C. HEX. HEAD 2 
CAP SCREW, 3/8 X 1-3/8" N.C. HEX. HEAD I 
SET SCREW,S/16 X 1-1/4" N.C. HEADLESS (OVAL POINT) I 
HEX. JAM,NuT, 5/16" N.C. I 
LOCKWASHER, 3/8" 3 

9446 DAX 3 CPOSS SHAFT BRACKET WITH PIN, 45391 D TDCBM 9874 UP I 
CAP SCREW, 3/8 x I _3/8" N.C. HEX HEAD I 
CAP SCREW, 3/8 X 2_1/2" N.C. HEX HEAD 2 
SET.SCREW, 5/16 X 1_1/4" N.C. HEADLESS (OVAL POINT) I' 

HEX JAM NUT, 5/t6" N.C •. I 
LOCKWASHER, 3/8" 3 

45391 D 4 fRICTION CONTROL DISC PIN TDCBM 9874 UP I 
'8424 DX 5 GOVERNOR CONTROL LEVER WITH PIN, 25115 D (ORDER 64574 D) TDCBM 501 TO 9873 I 
9447 DX 5 GOVERNOR CONTROL LEVER WITH PIN, 2'5115 D TDCBM 9814 UP -

48356 D 6 GOVERNOR CONTROL fRICTION DISC 2 
, 54085 D 7 GOVERNOR CONTROL DISC (STATIONARY) TDCBM 501 TO 9873 I 

64543 D 7 GOVERNOR CONTROL DISC (STATIONARY). TDCBM 9874 UP I 
64545 D 8 Low IDLE POPPET SPRING TDCBM 9874 UP I 

6649 D 9 GOVERNOR CONTROL fRICTION DISC RETAINER, INNER I 
48358 D 10 GOVERNOR CONTROL fRICTION SPRING I 
48359 D II GOVERNOR CONTROL fRICTION SPRING NUT I 

64'544 D 12 Low IOlE POPPET TDCBM 9874 UP I 

51532 D 13 CONT.ROl _CROSS SHAFT I 
-

52176 DC 14 CROSS SHAFT RETURN SPRING I 

52626 D 15 CROSS' SHAFT JAW LIVER I 

-
PRINTED IN UNITED STATES OF AMERICA 



- 61 - GENUINE 
DIESEL ENGINE ~PAR'S 

PART REF. DESCRIPTION I SERIAL NUMBER NO. 
NUMBER NO. REQ'O 

56174 0 16 STARTING VALVE CROSS SHAFT OPERATING ROD ADJUSTER (56587 ox WILL WORK) I 

HEX NUT, 5/16" N.F. I 

56587 ox 16 STARTING VALVE CROSS SHAFT OPERATING ROD ADJUSTER (561740 WILL WORK) I 

HEX NUT, 5/16" N ,F" I 

51530 ox 17 STARTING VALVE CROSS SHAFT OPERATING ROD I 

51068 D 18 STARTING VALVE OPERATING SHAFT LEVER PIN I 

COTTER PI N, 3/32 X 5/8" I 

51067 ox 19 CARBURETOR CONTROL ROD I 

19306 0 20 STARTING VALVE CROSS SHAFT OPERATING ROD PIN I 

COTTER PIN, 3/32 X 5/8" . , I 

541250 21 GOVERNOR CONTROL ROD SPRING (SEE NOTE "A!') 2 

42981 OA 22 GOVERNOR CONTROL ROD TRUNNI~ON (SEE NOTE tN,~) , I 

COTTER PIN, 3/32 X 5/8" :: " I 

STEEL WASHER, 13/32"1.0. X 3/4" o.::qi'x No. 16 GA. I 

54124 0 23 GOVERNOR CONTROL ROD TRUNNION GUIDE;(~~1:NOTE "A") I 

51605 ox 24 GOVERNOR CONTROL ROD (SEE'NoTE " A") TOCBM 501 TO 3210 I 

HEX JAM NUT, 5/16 N.r. 2. . 
60141 ox 24 GOVERNOR CONTROL Roo (SEE NOTE "A") " 

TOCBM 321' UP I 

HEX JAM NUT, 5/16" N.r. 2 
19306 0 25 GOVERNOR LEVER PIN I 

-
C.OTTER PI N, 3/32 X 5/811 I 

" 

251150 26. GOVERNOR CONTROL DOWEL PIN ... I 

'52640 0 27 GOVERNOR CONTROL Roo TRUNNION (SEE, NOTE "B") I 

63446 ox 28 GOVERNOR CONTROL Roo (SEE NOTE "B") 'I 

HEX JAM NUT, 5/16" N.F. 2 
--
'-" 

20586 0 29 CROSS SHAFT JAW LEVER PIN I 
HEX. NUT, 5/16" N.F. I 

LOCKWASHER, 5/16" I 

8617 'OAX: 30 CROSS SHAFT LATCH B"FACKET WITH PIN, 526230 I 

SET SCREW, 3/8 X 1-1/2" N.C. FLAT POINT I 

HEX. JAM NUT, 3/8" N.C. I 

52623 0 31 CRO~S SHAFT LATCH SPRING PIN 2 
52621 ox 32 CROSS SHAFT LATCH WITH PI N, 52623 0 I 

55354 OA 33 CROSS SHAFT LATCH PIN I 

52620 0 34 CROSS SHAFT JAW I 

SET SCREW, 5/16 X 1-1/4" N.C. HEADLESS (FLAT POINT) I 

HEX. JAM NUT, 5/1611 N.C. I 
COTTER PI N, 1/8 X I" I 

STEEL WASHER, 21/32~1.0. X I" 0.0. X No. 12 GA. I 

52624 0 35 CROSS SHAFT LATCH SPRING I 

63447 0 36 GOVERNOR CONTROL ROD (SEE NOTE "B") I 

COTTER PIN, 3/32 X 5/8" I 

289500 37 GOVERNOR CONTROL ROD PIN WASHER (SEE NOTE "B") I 

64996 0 ~ GOVERhOR CONTROL ROD SPRING (SE.E NOTE "B") 2 
64574 0 39 GOVERNOR CONTROL, COMPLETE 

(WILL WORK FOR 8424 OX AND 8525 DB) TOCBM ~Ol TO 9873 I 

48::1'5'50 40 GOVERNOR CONTROL LEVER STOP SPRING .TDCBM SOl TO 9873 I 

48354 0 41 GOVERNOR CONTROL LEVER STOP TOCBM SOl TO 9873 I 

NOTE "A" - ON ENGINES EQUIPPED WITH BOSCH INJECTION PUMP 

NOTE "B" - ON ENGI'NES EQUIPPED WTTH IHC INJECTION PUMP 



- 62-

DIESEL ENGINE 

1 2 

" 
.' 

....:: ... 

o~ 

6;A 
r 

4 Ii "~ l 0 7 

~.18 
~ 

GENUINE 

GlDPARTS. e= .. cc~ •. 

c ,,,'" 

_ -27 

.~----28 

13 '\\ 8 -~_. __ ~ __ 

~ ~ ~~F':'P;;;;;;;;;;;' ~,\,,;;;;;;;;;;;9;;;;;;;;;;;-1~.':} 
: ~ 16---- A 

" \g 00 

'0' ~ ,/ (::) 

~ ., 
~~~ ~. 

. :' 17-----
, " 14 15 

, 
\ , 

20 22 

'~~7 , , 23 
\ ~5 

\ 
\ , , 
23 

Reference number$ only are shown in illustration. Use I H C part numbers in ordering. 

A-4342 

Unnumbered parts. in t~eillu~trations are the same as corresponding parts shown with numbers. 

--------------------------~~--M-AN--I-F-O-L-D--A-N~D--E-X-H-A-U-S-T--P-~-E-. --------------------------~ 
48311 0 I EXHAUST MANI.fOLD.:GAsKET 3 
8169 ox 2 EXHAUST "MANifOLD WITH 3 STUDS. 50677 0 I 

50677 0 3 EXHAUST PIPE ST~D 3 
HEX. NUT. 1/2" N.C. (WILL WORK fO~ 19962 0) 3 

52519 0 4 INTAKE MANifOLD END COVER 2 
CAP SCREW. lf4x 3/4" N.C. HEX. HEAD 2 

LOCKWASHER. 1/4" 2 

525200 5 INTAKE MANifOLD END COVER GASKET 2 

51672 0 6 INTAKE MANifOLD BUTTERfLY VALVE 2' e= SCREW. No. 8 - 32 X 1/2" N.C. OVAL HEAD TOCBM 501 TO 2601 4 

SCREW. No.8 - 32 X 3/8" N.C. ROUND HEAD TOCBM 2602 UP 4 



- 63 - GENUINE 
DIESEL ENGINE ~PA 

PART REF. 
DESCRIPTION I SERiAL NUMBER NO, 

NUMBER NO. REQ'!) 

48716 H 6A INTAKE MANifOLD BUTTERflY VALVE LOCKWASHER 

(SHAKEF'ROOf No. 1208) TDCBM 2602 .UP 4 
51671 DX 7 I NT A NE MANIFOLD CONTROL SHA FT , REAR WITH LEVER TDCB~1 2602 UP I 

51661:J DA 8 INTAKE MANI FOLD GASKET 2 
51673 D 9 I NT A KE MANIFOLD CONTROL LEVER I 

56527 D 10 I NT A KE MAN I FOLD BAFflE TDCBM 501 TO 6178 2 
53063 D II INTAKE MANIFOLD CONTROL SHAFT SEAL 2 

G 1988 12 AIR CLEANER PIPE STUD 2 
51670 DX 13 INTAKE'MANlfOLD CONTROL SHAFT AND·LEVER fRONT VlTH 

R I VET , 1/8 x 3/16" ROUND HEAD (BRASS) I 

56107 D 1~ INTAKE MANIFOLD CONTROL SPR I NG 
" 2 

54964 D 15 INTAKE MANIFOLD CONTROL SPRING STUD 2 

HEX NUT, 5/16" N.f. 2 
LOCKWASHER, 5/16- 2 

42739 DA 16 INTAKE MANIFOLD CONTROL LEVER P,N I 

HEX. NUT, 1/4" NoF. i 

LOCKWASHER, 1/4"' (ORDER 2853 v) I 

21:J53 Y 16A INTAKE MANIFOLD CONTROL LEVER PIN lOCKWASHER (SHAKEPROOf No. I I lit) I 

23007 V 17 INTAKE MANIFOLD EXPANSION PLUG, I" 2 

-, 

-
I 

6995 D& 18 EXHAUST PIPE I 

19962 D 19 EXHAUST PIPE STUD NUT (ORDER STANDARD 1/2" N.c' HEX. NUT) 3 

50705 D 20 CARBURETOR STUD 4 
HEX NUT, 5/16" N.F. 4 
lOCKWASHER, 5/16- 4 

8495 DBX 22 INTAKE MANifOLD, COMPLETE I 
SET SCREW, 5/16 )( 3/4" N.C. HEADLESS (OVAL POINT) 2 
HEX. NUT, 5/16" N.C. 2 

52514 D 23 IGNITION CUTOUT SWITCH INSULATING PLATE 2 
SCREW, No. 10 - 24 )( 1" ROUND HEAD 1 
LOCKWASHER, 3/16" r 
STEEl WASHER, 13/64"1.0. X 1/2" 0.0. x No. 18 GA. 1 

52515 OA 25 IGNITION COl OUT SWITCH CONTACT AND TERMINAL PLA'E, COMPLETE I 

52254 D 27 EXHAUST PIPE EXTENSION I 

23132 0 28 ExHAUST PIPE EXTENSION CLAMP 1 
CAP SCREW, 5/16 X 2-1/4" N.C. HEX. HEAD I 

HEX. NUT, 5/16" N.C. I 

LOCKWASHER, 5/16" I 
~ 



i .. , , 
I 
6 

50683 0 

53984 ox 
36092 0 

36092 0 

53983 ox 
506tl3 ox 

42215 0 
. 

- 64 -

DIESEL ENGINE 
2 

3 

(ft ~ .. " ~ @-f 
+ \ I I 

, I 8 , I , I 
I 1 
7 6 

~ 
\ I " , 12 13 14 

TDCBM SOl to 2461 

I 
I 
I 
I 
I 
I 
4 

, ,.,. 
I I I 

16 17 18 19 , / 

Q fI4i(' 

Reference numbers only are shoum in illustration. Use I H C part numbers in oraeri.lig. 

Unnumbered parts in the illustrations are the same as corresponding parts shoum with numbers. 

STARTING PRIMER AND CONTROL 

1 PRIMER SPRAY ELBOW 

2 PRIMER PIPE, REAR WITH 2 NUTS, 36092 0 

3 PRIMER PIPE NUT 

3 28735 PR I MER 1"1 PE NUT 

4 PRIMER PIPE, FRONT WITH 2 NUTS, 36092 0 

5 PRIMER SPRAY ELBOW WITH NUT, 36092 0 

, 

GENUINE 

GJDPARTS 

\~ 

2 
1 
4 
2 

1 
2 

, I , , 
, I 

V 
Ii 

A-4290 

o 

< 

=e= 
.6 PRIMER NUT 2 

~~i. ,-.'{1:;··!r:-:" .. ,',~ . 
0" '""",", ""z,:;40"'"~"""-4"' .. 



- 65- GENUINE 

DIESEL ENGINE GlDPARTS 
I H C PART REF. MFR'S. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. NUMBER REQ'D 

50682 0 7 PRIMER BRACKET I 
CAP SCREW, 5/16" X 3/4" N.C. HEX. HEAD 2 
lOCKWASHER, 5/16" 2 

42772 0 8 PRIMER CONTROL ROD END I 

STARTING PRIMER (Imperial Brass Mfg. Company) 

531360 9 43173 ,STARTING PRIMER, COMPLETE (54692 OA WILL WORK) I 
~692 DA 9 STARTING PRIMER, COMPLETE (53136,0 WILL WORK) I 

<!J; 

,:1 

539155 ox 10 'PRIMER INLET PIPE WITH 2 NUTS, 25038 HA I 
25038 HA II 'PRIMER INLET PI PE NUT ' , 2 
2503l:l HA II 25736 'PRIMER INLET 'PI PE NUT 

'".~ -," I 

54694 0 12 PRIMER BODY TUBE NUT I 
60200 0 12 43173-5 PRIMER' BODY TUBE NUT I 
54697 0, 13 PR I MER PLUIIGER ROD NU'T I 
546950A 14 PR I M,ER PLUNGER, COMPLETE I 

H~x NUT, No. 10 ~'32 (CADMIUM PLATED) I 
59884 0 I~ 27076 PRIMER PLUNGER I 

HEX. NUT, No. 10 - -32 (CADMIUM PLATED) I 

8573 ox 15 PRIMER BODY WITH TUBE I 
591:ll)t1 0 15 43173-3 PRIME~ BoDY WITH T~BE I 
29536 0 16 1194 PR I MER CHECK' VALVE ''BALL, 3/16" OIAMETrR 2 
57293 0 16 PRIMER CHECK VALVE BA'Ll, 3/16" DIAMETER 2 

54709 0 17 PRIMER CHECK VAlVE'SPRING 2 

59880 0 11 1165 PRIMER:CHECK VALVE SPRING 2 

54710 0 18 PRIMER OUTLET CHECK VALVE RETAINER I 

598890 18 43173-4 PR I MER OUTLET CHECK VALVE" BoDY I 
547080 19 PRIMER 'I Nl ET CHECK 'VAL V'E RETA,I NER I 

59l)t\7 0 19 43173-2 PRIMER INLET CHECK VALVE BODY I 

"",-" .. 



3 
\ 

\ 

'I 

53459 OA 

56543 0 

56543 DO 

59100 OA 

25038 HA 

53971 ox 
61338 0 

50821 0 

58843 ox 

- 66- GENUINE 
G]DPARTS . 

t3 ..• 

DIESEL ENGINE 

8------.r 
9-----it 45 46 47 46 49 60 61 

18----;0..1 ':: 1 ! (r.r:r 
17 __ -1 ~@~~@)@~~ 

18 

62 

.~~~ 

1 
2 
2 
2 

3 
4 

5 
6 
7 

1 

36 __ ~ 

38 ---". 

~.'!: .. " ~ .' ~ . ... . t 
I PJ 38 . , 

I , 

37 38 

\ 
\ 
\ 

40 

41/ 9~ . , 
I , 

80 81 

Reference numbers only aTe shown in iliustJation. Use I H C part numbeTS in oTdering. 

Unnumbered parts in the iliustTations aTe the same as corresponding paTts shown with numbeTs. 

CARBURETOR, INTERNATIONAL MODEL F-B (For Starting on Gasoline) 

CARBURETOR GASKET 

CARBURETOR, COMPLETE (ORDER 59100 OA TDCSM 501 TO 2040, NOT® 

~ARBURETD~, COMPLETE. TDCBM 2041 UP, ALSO ® 

CARBURETOR, 56543 DO WITH DRAIN TUBE, 53971 ox AND CLIP; 

50821 0 (WILL WORK FOR 56543 D) TDCSM 501 TO 2040 NOT® 

CARBURETOR DRAIN TUBE NUT TDCSM 2041 Up 

CARBURETOR DRAIN TUBE WITH NUT, 25038 HA TPCBM 2041 uP, ALSOQ9 

PRIMER CONNECTION PLUG TDCBM 2462 UP 

CARBURETOR DRAIN TUBE CLIP • TDCSM 2041 UP~ ALSO® 

CARBURETOR DRAIN TROUGH TOCBM 2184 UP 

Q9- TOCBM 1732, 1 75Q, 1753, 1765, 1/j09, l/jlll, 1/j55, 

o 
.----82 

1 
1 
1 

1 , 

1 
I 

1 
I I!!~~ 
1 ~ 

1921 



- 67- GENUINE 
DIESEL ENGINE ~PAR'S 

PART REF, DESCRIPTION I SERIAL NUMBER NO, 
NUMBER NO, REQ'D 

50807 D 8 AIR 'VALVE COLLAR I 

53875 DA 9 AIR VALVE I 

56537 DX 10 STARTING SHUTTER OUTER LEVER AND SHATT, LONG I 

45148 D II DUST SEAL RETAINER 2 
45149 D 12 DUST SEAl 2 
56542 DX 13 STARTING SHUTTER I 

56538 DX 14 STARTING SHUTTER INNER LEVER AND SHAFT, SHORT I 

27452 D 16 AIR VALVE SPRING I 

53840 D 17 AIR VALVE GUIDE I 

COTTER PI N, 1/16" X 3/4" (CADM I UM PLATED) I 

45110 D 18 STARTING LEVER STOP PIN 2 

46184 D 19 FRI~TION SPRING BALL, 3/16" I 

46059 D 20 STARTING LEVER FRICTION SPRING I 

31636 D 21 STARTING SHUTTER SCREW 2 

50802 0 22 CARBURETOR DRAIN TUBE CONNECTOR TDCBM 2041 UP ALSO® I 

58835 D 23 ' AIR VALVE CONTROL PLUG (W I LL WORK FOR 53842 D) I TDCBM 501 TO 2040, NOT~ I 

27445 DB 24 DRIP HOLE FILLER TDCBM 2041 uP, ALSO~ I 

50803 0 25 FUEL INLET TUBE I 

32606 DA 26 FUEL BOWL GASKET I 

~- TDCBM 1732, 17'50, ,1753, 1765, 1809, 1841, 1855, ,1921 



- 68- GENUINE 

DIESEL ENGINE _PARTS 
PART REF, DESCRIPTION I NO, 

NUMBER NO, SERIAL NUMBER REQ'D 

47403 0 27 AIR VALVE CONTROL SHAFT CROSS PIN TDCBM 501 TO 2040, NOT ® I 

3~~96 D 21:1 AIR VALVE CONTROL SHAFT GLAND TDCBM 501 TO 2040, NOT~' I 
24703 D 29 AIR VALVE CONTROL SHAFT PACKING TDCBM 501 TO 2040, NOT ® I 

50814 D 30 AIR VALVE CONTROL SHAFT RETAINER TDCBM 501 TO 2040, NOT ® I 

53843 D 31 AIR VALVE CONTROL SHAFT TDCBM 501 TO 2040, NOT ® I 

'53842 D 32 AIR VALVE CONTROL. COMPLETE (ORDER 58835 D) TDCBM 501 TO 2040. NOT ® I 

-

32604 D 33 FLOAT LEVER SPACER I 

25948 D 34 FLOAT LEVER PIVOT SCREW GASKET I 

32571:1 D 35 FLOAT LEVER SPRING UPPER LEAF I 

32577 D 36 FLOAT LEVER SPRING LOWER LEAF I 

32572 DAX 37 CORK FLOAT WITH FERRULE I 

32574 D 38 FLOAT REINFORCING PLATE I 

32575 0 39 FLOAT LEVER I 

. SCREW, No. 4 - 36" x 7/16" ROUND HEAD (CADMIUM PLATED) , I 

53079 D 40 FLOAT AND LEVER, COMPLETE I 

l'~E 5051 DX 41 FUEL BOWL WITH SPACER, 32604 D (9390 DX WILL WORK) I 

58 LOCKWASHER,. No·. 12 (CADMIUM PLATED) 5 -~ . 

59 SCREW, No.'··12 - 24" x 7/8" FILLISTER HEAD (CAOMIUM PLATED) 5 -
9390 DX 41 FUEL BoWL WITH SPACER, 32604 D (5051 ox WILL WORK) I 

58 LOCKWASHER, No. 12 (CADMIUM PLATED) 5 

59 SCREW,' No. 12 - 24" x 7/8" FILLISTER HEAD (CADMIUM P~ATED) 5 

58840 DX 42 CARBURETOR DRAIN COCK COMPLETE TDCBM 2178 UP, ALSOQ9 I 

58837·D 43 CARBURETOR DRAIN COCK LOCK NUT TDCBM 2178 UP ALSOQ9 I 

64536 D 44 CARBURETOR DRAIN COCK STEM I 

32582 D 45 LOCKING SHAFT CAM I 

58836 D 46 LOCKING SHAFT BEARING GASKET I 

51735 D 47 LOCKING SHAFT BEARING I 

32588 D 48 LOCKING SHAFT DUST WASHER 2 

32587 D 49 LOCKING SHAFT DUST WASHER RETAINER I 

32586 D 50 LOCK I NG SH,AFT DUST WASHER SPR I NG I 

51732 D 51 LOCKING SHAFT AND LEVER, COMPLETE I 

HEX. NUT, No.8 - 32 (CADMIUM PLATED) I - LOCKWASHER, No.8 (CADMIUM PLATED) I 

CQTTER PIN, 1/16 X 7/16" I 

WASHER, 9/32" I.D. x 578" O.D. x N.D. 18 GAUGE I 

®- TDCBM 1525, 1688 

00- TDCBM 166'5. 2014. 20,,\2, 20". 2095, 2121 



- 69- GENUINE 
DIESEL ENGINE ~PARTS 

o PART REF. DESCRIPTION I SERIAL NUMBER NO. 
NUMBER NO. REQ'D 

8479 DAX 52 CARBURETOR BODY, COMPLETE (ORDER 59097 D) TOCBM 501 TO 2040, NOT 0 
8479 DBX 52 CARBURETOR BODY, COMPLETE TOCBM 2041 UP, ALSO ® 

59097 D 52 CARBURETOR BODY, COMPLETE (WILL WORK FOR 8479 OAX) TDCBM 50 I TO 2040, NOT ® I 

53837 ox 53 METERI NG NOZZLE I . 
55660 DA 54 METER I NG WELL I 

. 

32576 DX 55 fLOAT LEVER PIVOT SCREW I 

32581 DXA 56 NEEDLE VALVE AND CAGE;'.WITH GASKET, 25948 0 I 

25948 D 57 NEEDLE VALVE CAGE GASKET (ORDER 59241 D) I 

59241 D 57 NEEDLE VALVE CAGE GASKET (WI LL WORK FOR 25948 D) I 

58 fOLLOWS RHERENCE. No, 41 

59 fOLLOWS REFERENCE No, 41 
18377 D 60 STRAINER SCREEN GASKET I 

29902 DX 61 STRAINER SCREEN RETAINER WITH SCREEN I 

35691 D . 62 fUEL BOWL, COMPLETE I 

64932 D 68 CARBURETOR ORA I N COC K BODY TDCBM 2178 UP, ALSOQO I 

26407 D 64 DRAIN COCK (9983 TB WILL WORK) rOCBM 501 TO 2177,NoT_QO I 

9983 TB 65 DRAIN COCK CONSISTING OF STEM, 645360 AND BoDY, 67942 D .•. ; 

(26407 0 WILL WORK) TDCBM501 TO 2177, NOT(&) I 

67942 D 66 CARBURETOR DRAIN COCK BODY TDCBM 501 TO 2177, NOT'(g) I 

60218 0 fiELD CHANGE PACKAGE FOR ADDING CARBURETOR DRAIN TUBE AND 

CHANGING CARBURETOR TO 56543 DO TDCBM 501 TO 2182, NOT(!) 

® - TDCBM 1525, 1688 
® - TDCBM 1665, 2014, 2032, 2055, 2095, 2121 

0- TDCBM 1732, 1750, 1753, 1765, 1809, 1841, 1855, 1921 



- 70- GENUINE 
DIESEL ENGINE ~PAR'S 

~--1 

~2 

21-~ 
22~ 
~ 

28--<i 

24-~ 

--,See Magneto 10--~ ~--11 

··0" ~~~.-::1.'_' ~. "Q .. 
• I f-,.. I' 0 

, , I ., I' 
, I \ I I , I 

\ I I \ I I I I 

o 
\ , I \ I I , , 

18 14 16 18 1'7 18 18 20 
A-4047 

RefeTence numbeTs only are shown in illustration. Use I H C part numbeTs in ordeTing. 

Unnumbered parts in the. illustrations are the same as corresponding parts shown with numbers. 

SPARK PLUGS, CABLES, MAGNETO DRIVE AND BRACKET 

37762 H I SPARK PLUG GASKET 4 

50307 DB 2 SPA.RK PLUG (CHAMP-ION No.· 49) (50309 OA w, LL WORK) 4 
50309 OA 2 SPARK PLUG (A.C. No. '~-A)(50307 DB W,LL WORK) 4 

30083 0 3 SPARK PLU~ CABLE, No. I (ORDER 65343 D) TOCBM 501 TO ~350 I 
65343 0 3 SPARK PLUG CABLE, No. I (WILL WORK FOR 30083 D) TDCBM 835' UP I 
28589 0 4 SPARK PLUG CABLE, No. 2 (ORDER 65323 D) TOCBM 501 TO 8350 I 
65323 0 4 SPARK PLUG CABLE, No. 2 (WILL WORK FOR 2~5~9 D) TOCBM 8351 UP I 
51233 0 5 MAGNETO SHORT CIRCUITING CABLE, COMPLETE I 

SCREW, No. 10 - 32 x 5/16" FILLISTER HEAD (CADMIUM PLATED) I 
SCREW, No. IQ - 32 x 3/8" ROUND HEAD (SWI TCH END) I 

LOCKWASHER, No. 10 (CADMIUM PLATED) 2 

=Sl= 42221 0 6 SPARK PLUG CABLE, No. 4 (ORDER 65348 D) TOCBM 501 TO 8350 I 

65348 o. 6 SPARK PLUG CABLE, No. 4 (WI Ll WORK FOR 4222' D) TOCBM 8351 UP I 

28113 0 7 SPARK PLUG CABLE, No.3 (ORDER 65333 D) TOCBM 501 TO 8350 I 

6"i'l'l'l 0 7 SPARK PLUG CABLE No.3 (WILL WORK FOR 281-13 D) TOCBM8351 UP I 



- 71 - GENUINE 

U DIESEL ENGINE ~PAR'S 
PART R'iE:F. 

DESCRIPTION I NO. 
NUMBER NO. SERVir,J .... NUMiEl~R 

REQ'D 

54537 DA 8 SET OF SPARK PLUG CABLES WITH MAGNETO SHORT CIRCUITING CABLE 

(ORDER 65364 D) TDCBM 50 I TO 8350 1 

65364 0 8 SET OF SPARK PLUG CA8LES WITH MAGNETO SHORT CIRCUITING CABLE 

(WILL WORK FOR 54537 DA) TDCBM 8351 UP I 

, 

4167 T 9 MAGNETO DRIV~ COUPLING KEY (WOODRUff NO.3, I /8 x 1/2 I 

22828 D 10 MAGNETO BOLT WASHER (ORDER 62493 D) 2 
24523 D 10 MAGNETO BOLT WASHER (ORDER 62493 D) 2 
40433 0 10 MAGNETO BOLT WASHER (ORDER 62493 D) 2 
62493 D 10 MAGNETO BOLT WASHER (WilL ~IORK FOR 22828 D, 24523 0 AND 40433 D) 2 

11 CAP SCREW, 3/8)( 1-718" N.C. HEX. HEAD I 

lOCKWASHER, 3/8" 6 
12 CAP SCREW, 3/8 X 1-1/2" N.C. HEX. HEAD 1 

55780 DA 13 MAGNETO FLANGE GASKET I 

45001 D 14 MAGNETO DRIVE SHAFT (NOT HOUR METER) I 

24~13 DA 15 MAGNETO DRIVE SHAFT BUSHING I 

8082 DX 16 MAGNETO BRACKET WITH BUSHING, 24~73 DA AND 2 WASHERS, 62493 D I 

CAP SCREW, 3/8 x 1-3/8n N.C. HEX. HEIID It 
51113 DA 17 MAGNETO DRIVE GEAR (27 Tq:TH) I 

45003 D 18 MAGNETO GEAR NUT LOCI{ I 

19 HEX. JIM NUT, 5/8- N.r. I 

51115 D 20 MAGNETO BRACKET GASKET I 

, 

84319 H 21 SPARK PLUG CABLE TERMINAL (SNA P ON TYPE) TDCBM 8351 UP If 

1924 T 22· SPARK PLUG CABLE TERMINAL (R I NG TypE) . TOCBM 501 TO 8350 4 
1924 T 22 MAGNETO SHORT CIRCUITING CABLE TERMINAL (RING TVPE) 2 

27618 0 23 SPARK PLUG CABLE REINFORCEMENT TOCBM 501 TO 8350 4 
27618 D 23 MAGNETO SHORT CIRCUITING CABLE REINFORCEMENT 2 
37291 0 24. SPARK PLUG CASLE TERMINAL (PUSH TYPE) q 

51234 DA MAGNETO SHORT CIRCUITING CABLE GROMMET 1 

I 



1. 

~, 0.-, 
7 -'7A 

16 17 19 20 21 22 

G/'·:'l~.~ ¥,~~ --=.... ~,U or 
- ... : r, 18 \ , 

, " , 19A 23 , I I 

41 42 43 
~ 43 A '---------' 

83 
82-, \ 

84 , , 
\ 

8~ 8~ 8? <~ 

@@0 "': 

118 

= 'T' 
88~-- f1 T 1/ 

\ I 

8970 

- 72-

DIESEL ENGINE 

-- -9 

10 11 12 13 

~~ __ '_\",,-' __ .JI ~, 
303~' 

( 

it"" 

49 110' 

76 
/ 

~'''711 
_~-'-74 
,. -9 ' 
, I 

I , 

71 72 

, 32 

T" , , 
I. I 

III 112 

80 
'" 

77 78 
I I 
I , 

33 34 35 36 37 38 38A 39 
I I I I I I. I 

I I , I I I ~ I 

6~Q.~~~ , 
\ I, I I I 

'J,' 596081 

~1I8 
113/ )® 

114/ Ii'@' 

79 

IIII---~ 
116/ ~~ 

117 --

81 
I 
I 
I 
I 
I 

0 
\ 

83 

@@~ 
t t , 
I I I 
I I I 

84 811 88 

Reference 11tnnbers only are show" ill illu.<traticl11. Use I H C part llumbers in ordering. 

UnllumBered parts ill the illustratiolls are the same as corresponding parts ShOWl1 with llumbers. 

MAGNETO, INTERNATIONAL TYPE H-4 

GENUINE 
4]DPARTS 

A-3274 A 

49094 D !MAGNETO, COMPLETE (COUNTER-CLOCKWISE) --------'\--1 =r----'-
Always give MAGNETO NUMBER when ordering Parts. 



- 73- GENUINE 
DIESEL ENGINE ~PAR'S 

PART REF. I NO. 
NUMBER NO. DESCRIPTION SERIAL. NUMBER REQ'D 

E4 216 I OIL WELL FELT I 

E4 295 2 OILER f 
51666 0 3 DISTRIBUTOR CAP SPRING 2 

55855 0 4 DISTRIBUTOR CAP SPRING STOP PIN MAGNETO 59061 UP I 
47424 0 5 01 STR I BUTOR CAP LOCATING PIN I 
47408 0 6 DISTRI !lUTOR BODY GASKET I 
49423 0 7 01 STR I BUTOR BoDY FELT SEAl I 
49424 0 7A 01 STR I BUTOR BoD~ FELT RETAINER I 

51667 0 tl DISTRIBUTOR CAP SP-RING PIN MAGNETO 501 TO 59060 I 

6483 DY 9 01 STR I BUTOR BoDY, COMPLETE (9411 ox WILL WORK) I 

9411 ox , 9 01 STR I BUTOR BODY, COMPLETE (6483 DY Will WORK) I 

,491250 10 COIL TO DISTRIBUTOR CABLE WITH 2 TERMINALS, 37291 0 I 

37291' 0 II COIL TO DISTRIBUTOR CABLE TERMINAL 2 

38609 DA 12 COIL COVER MOUNTING WASHER 4 

49791 0 13 COIL COVER MOUNTING SCREW 4 

47449 DAY 14 COIL COVER WITH SECONDARY LEADOUT, COMPLETE I 

47453 0 15 COIL COVER GASKET 1 

47413 ox 16 DISTRIBUTOR CAP 1 
47413 DY 16 DISTRI BUTOR CAP 47413 ox WITH BRUSH, 21350 DXA OR 32032 DXA I 
21350 DXA 17 01 STR I BUTOR BRUSH, WI TH SPR I NG (32032 DXA WILL WORK) I 

32032 DXA 17 DISTRIBUTOR BRUSH WITH SPRING (21350 DXA WILL WORK) I 

Itl MACHINE: SCREW, No.8 - 32 X 1/2" ROUND HEAD (CADIUM PLATED) 2 
LOCKWASHER, No.8 (CADMIUM PLATED) 2 

49417 0 19 DISTRIBUTOR GEAR COVER FELT RETAINER 1 
4941 tl 0 19A DISTRIBUTOR GEAR COVER FELT SEAL I 

49416 ox 20 DISTRIBUTOR GEAR COVER, COMPLETE I 

494190 21 ,01 STRI BUTOR COVER GASKET I 
49420 ox 22, DISTRIBUTOR GEAR, 24 TEETH I 

47417 ox 23 ROTOR PINION I 

47452 0 24 SECONDARY LEADOUT I 
E4A 546 25 SECONDARY LEADOUT SCREW I 

LOCKWASHER, No. 4 (CAD~IUM PLATED) I 

483430 26 MAGNETO FRAME EXPANSION PLUG MAGNETO' 501 TO 45589 I 

55015 D 26 CONDENSER HOLE COVER MAGNETO 45590 UP I 

MACHINE SCREW, No.8 - 32 X 3/8" ROUND HEAD (CADMIUM PLATED) 2 

LOCKWASHER, No.8 (CADMIUM PLATED) 2 

48472 0 27 CONDENS~R HOLE COVER GASKET MAGNETO 45590 UP I 
41431 DB .2tl_ BRE'AKER ARM, COMPLETE I 
21388 OBX 29 STATIONARY POINT CONTACT DISC AND SUPPORT I 
21314 ox 30 COIL CORE WITH 2 MACHINE SCREWS, No. 8 - 32 X 5/8" FLAT HEAD I" 

47439 OAX 30 COIL' AND CORE, COMPLETE I. 
57926 ox 30 ,COIL, COMPLETE WITH END INSULATORS I 
47442 0 31 PRIMARY TO CONDENSER LEADOUT TUBE 1 

49593 0 32 COIL END INSULATOR 2 

.. , 

Always give MAGNETO NUMBER when ordering Parts. 



- 7~ - GENlUNE 

DIESEL ENGINE 4IDPA~'S= 
PART REF. 

DESCRIPTION I 
NO. l NUMBER NO. SERIAL NUM16t::R 

REQ'O 

[4 226 33 BEARING fELT ! 
47454 D 34 fELT RnAI HER, INNER I 

E4A 352 35 ROTOR SHAfT BALL BEARING OUTER RACE 2 
E4A 353 36 ROTOR SHAFT BALL BEARING RETAINER AND BALLS 2 

E4A 351 37 ROTOR SHAfT BALL BEARING INNER RA CE 2 

I E4A 324 38 OIL FL,I NGER 2 
21342 D 3& BREAKER CAM KEY I 
21341 D 39 BREAKER CAM t4AGI'IETO 501 TO 216969 I 
60094 D 39 BREAKER CAM MAGN[TO 216970 UP I 
49090 DXR 40 ROTOR, COMPLETE I 

. . '-

47427 0 41 DISTRIBUTOR ROTOR NUT I 
LOCKWASHER, Noo 6 (CADMIUM PLATEO) i 

-
47428 D 42 DISTRIBUTOR ARM I 

47425 ox 113 DISTRIBUTOR ROTOR 1 
47425 DY 43 A DISTRIBUTOR ROTOR, COMPLETE ! 

47409 0 44 DISTRI8UTORMOUNTING SCREW 3 /: -
10 (CADMIUM PLATED) t LOCKWASHER, No. 3 

9411 DY 45 (56066 D Will ,,-. ~ DISTRIBUTOR, COMPLETE WORK) ! 
56066 D 45 DISTRIBUTOR, COMPLETE (9411 DY Will 10101'11<) I 

21394 D 46 STATIONARY POINT SUPPORT WAS'HER I 
. -

47 l}32 D 47 SPRING ANCHOR I 
MACH I HE SCREW, No. 8 - 32 x 3;'tl" FLAT HEAD (CADMIUM PLATEO) I 

HEX. NUT, Noo 8 - 32 (CADMIUM PLATEO) I 
LOCKWASHER, No.8 (CADMIUM PLATED) I 

21393 D 48 STATIONARY POINT SUPPORT SCREW I 

47433 DX 49 PRIMARY LEADOUT, COMPLETE I 
6482 DAY 50 FRAME:, COMPLETE I 
48339 D 52 CONDENSER CLI?, 1 

51 MACHINE SCREW, No. t:! - 32 x 1-1/4" t ILL I Sn:R HEAD 
(CADMIUM PLATED) I 

LOCKWASHER, Noo 8 (CADMIUM PLATED) I 

-

21409 DB 53 CONDENSER (WILL WORK FOR 47546 D) I 
" 47546 D '53 CONDENSER (ORDER 21409 DB) I i; -

47438 DA 54 SHORT CIRCUITING TERMINAL INNER WASHER I '-c 
48341 D 55 SHORT CIRCUITING TERMINAL OUTER WASHER I 

48342 DA 56 SHORT CIRCUITING TERMINAL lOCKWASHER I 
Always glve MAGNETO NUMBER when ordering lPiU1iit. 



-75 - GENUINE 

DIESEL ENGINE ~ IS 
PART REF. 

DESCRIPTION I SERIAL NUMBER 
NO. 

NUMBER NO. REQ'O 

48340 DA 57 SHORT CIRCUITING TERMINAL ! 

E4 294 58 ROTOR SHAFT BAll BEA RING (N.D. 15) 2 +=--= E4A 305 59 ROTOR SHIM, 1I GNT )( 

E4 212 60 ROTOR SHIM, MEDIUM )( 

E4A 372 61 ROTOR SHIM, HEAVY )( 

27311 D 63 IMPULSE COUPLING OILER r 
6783 DX 64 MOUNTING fLANGE, COMPLETE I 

62 MACHINE SCREW, 1/4 )( 20 )( 9/16" FLAT HEAD lJ' I 

-

47474 D 65 01 L RETAINER WASHER, INNER I 

47475 DA 66 01 L SEAL I 

47473 D 67 Oil RETA I NER WASHER, OUTER I 

47468 0 68 IMPULSE COUPLING STOP PIN ! 

46785 D 69 MOUNTING FLANGE LOCI<WASIfER (SHAKEPROOf No. 1514) 4 
4167 T 70 ROTOR SHAfT KEY (WOODRUff No. 3 ~ 1/8 l( 1/2w I 

47461 D 71 PAWL PI N WASHER 2 
471162 D 72 PAWL PIN SNAP RING 2 

49092 D 74 PAWL 2 

49091 ox 75 MAGNETO MEMBER I 

49091 DY 76 MAGNETO MEMSER WITH PAWLS, COMPLETE I 

47465 0 77 SPRING END BUTTON 2 
47464D 78 SPRING LUBRICATING WI CK I 
47822 0 79 MAGNETO COUPLING SPRING I 

'49091 DZ 80 ROTATING UNIT, COMPLETE I 
47294 D 8, COUPLI NG Fu T RnA I NER I 

49093 DX 83 OR I VE ME'MBER I 

24603 0 84 MAGNETO ~EMBER lOCKWASHER I 

85 LOCKIIASHER, 1/2" (CADMIUM PLATED) I 

47470 0 86 IMPULSE COUPLING NUT I 

21372 D TUBE OF MAGNETO GREASE (FURNISHED WHEN ORDERED) I 

57314 D MAGNET KEEPER I 

57755 D BREAKER POINT GAUGE I 

Always glve MAGNETO NUMBER when ol'denng Paz". x - As REQUIRED. 



32 
\ 

/ I 
I 1 

36 : 
37 

23 , 

I ~ 

-76 -

DIESEL ENGINE 

r· 6· }~S3.~ 
~·ir~ 

7······-:-~ 
8 .-- .... P 

9:----'J @ 

'i :o-J 
l~~~D 

14· _ 
~ 

15-~1G' 
16 --.-

,--

17---

18-.""· 
-.....(=") 

19-. ~ 
.-~ 

2°····-1r:1 
~4 

18'---0 

41 40 
~~. I 

~ ., 

GENUINE 
(&PARTS 

CiT 

~'~~'I' " \ 
- __ I 40 41 

39 __ --35 ~$? ~~;;;;;~~= '\/ \ 
40 41 

TDCBM 501 to 3210 TDCBM 3211 up 
8·IOOi 

FUEL INJECTION PUMP NOZZLES, PIPES. GEAR AND CONNECTIONS 

Reference numbers only are shown in i!!ustration. Use 1 H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 



PART 
NUMBER 

51331 ox 
51332 ox 

51333 ox 
51334 ox 

51330 0 

526 12 0 

32493 0 
37148 0 
37150 0 
37152 0 
43192 OA 
42766 0 

52613 0 

42767 0 
31121 0 
61208 0 

42765 0 
42765 OA 
42765 oAX 

43002 0 
61209 0 
9607 0 

53568 0 

8000 0 
8000 OA 

.8000 OAX 

46583 0 
8146 OA 

I 
2 

3 
4 

'5 

6 

7 
8 

9 
10 
II 
12 

13 

III 

15 
16 

17 
17 
17 

18 
19 

20 

20 

21 
21 
21 

22 

23 

-77 

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

FUEL INJECTION PUMP NOZZLES, PIPES, GEAR AND CONNECTIONS 

INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (No, I CYLINDER) I 

INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (NO·, 2 CYL, NDE.R) I 
INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (No ~. 3 CYLINDE~) I 

INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (No, 4 CYLINDER) I 

~Er DF fUEL INJECTION PIPES I 

NOZZLE fiTTING 4 
CAP SCREW, 3/8" x 2" N.f. HEX HEAD tj 

NOZZLE BLEEDER VALVE . 4 

NO.ZLE VALVE GASKET 12 

NOZZLE VALVE SPACER 4 

NOZZLE VALVE AND SPRING, COMPLETE 4 
NOZZLE I~JECTOR PLATE 4 

NOZZLE BODY 4 
INJECTION NOZZLE, COMPLETE 4 

NOZZLE BoDY GASKET 'I 

NOZZLE BODY R.ETA I NER STUD NUT 5 

NOZZLE BODY DUST SEAL TOCBM 2566 Up . 4 

NOZZLE BODY RETAINER (ORDER 427650AX) 
. 

TOCBM 501 TO 2565 8 
NOZZLE BODY RETAINER TOCBM 2566 UP 4 
NOZZLE BODY RETAINER WITH DUST SEALS, 61208 0 AND 61209 0 

(WILL WORK rOR 42765 o) TDCBM 501 To.2565 ~ I 
NOZZLE BODY SPACER GASKET 8 
NOZZLE BODY RETAINER DUST· SEAL TOCBM 2566 UP 4 . 
NOZZLE BODY SPACER (535680 WILL WORK) it 
NOZZLE BODY SPACER (9607 0 WI LL WORK) 4 

FUEL INJECTION PUMP GEAR HUB (ORDER 8000 OAX) TOCBM 501 TO 8124 I 

fUEL INJECTION PUMP GEAR HUB TOCBM 8125 UP , 
fUEL INJECTION PUMP GEAR HUB,WITH 3 CAP SCREWS, 3/8 X I" N.f. HEX HEAD 

(WI LL WORK rOR 8000 D) TOCBM 501 TO 8124 I 
FUEL INJECTION PUMP GASKET I 

FUEL INJECTION PUMP GEAR I 

CAP SCREW, 3/8 X I" N.C. HEX HEAD TOeBM 501 TO 8124 3 
CAP SCREW, 3/8" X I" N.f, HEX. HEAD meSH 8125 UP :\ 



- 78- GENUINE 

DIESEL ENGINE G]DPARTS 
PART 

NUMBER 

46250 D 

46584 DX 

67944 D 

60131 DA 

60131 DA 

REF. 
NO. 

DESCRIPTION 

24 INJECTION PUMP GEAR TIMING INDICATOR LOCK 

I 

25 INJECTION PUMP GEAR TIMING INDICATOR IIITH 3 LOCKS, 4~250 D 

25A I FUEL I NJECT I ON !UMP BOLT (FOR ENG I NES EQU I PPEOIII THt-JEIi ~Y~ 

ACORN NUT 3/8" N.C (REGULAR) 

SERIAL NUMBER 

26 Fun INJECTION PUMP BOLT TDCBM 501 TO 3210 

26 iFuEL I NJECT I ON !UMP BOLT 

TDCBM 3211 TO 7949 

ACORN NUT 3/8" N.C (REGULAR) TDCBM 7950 UP 

26A IFuEL INJECTION PUMP BOLT (FOR ENGINES EQUIPPED IIITH NEil TYPE 

CRANKCASE FRONT PLATE) TOCBM 3211t!TO 7949 

ACORN NUT 3/8" N.C. (REGULAR) 

NO. 
REQ'O 

3 
I 

2 

I 

3 
. I 

2 

2 

2 

51525 DX 27 IFuEL FILTER OUTLET PIe[ IIITH 2 NUTS, 37165 D TDCBM 501 TO 3210 I 

37165 D 2<3 PRIMARY PUMP I'NLET PIPE NUT (FILTER END) I 

37165 D 28 I PRIMARY PUMP INLET PIPE NUT (PUMP ENo)i 

37165 D 28 IFuEL FILTER INLET PIPE NUT (FILTER END) I 

37165 D 28 I FUEL FILTER INLET PIPE NUT (PUMP END) I 

37165 D 28 IFUEL FILTER OUTLET PIPE NUT 2 

5"sn DX 29 IFuEL FILTER OUTLET PIPE ELBOII IIITH NUT 371650 TOCBM 501 TO 3210 J 

__ ~5)1~5)1~7~D~3~01~Fru~E'L~F~'IL~TTE~R~OUTrL~ETP~IIP~E~EL.~BO)~W~ __________ ~~~~~5~0)I~T~0~32~~110 ____ ~_~Jri( 1= 
..... 

30402 D 31 INJECTION PUMP OVERFLOW PIPE ELBOW TOCBM 1345 UP I 

29<39<3 D 32 , I NJ,ECT I ON PUMP OVERFLOW PI PE rLBOW NUT I 

30402 DX 33 INJECTION PUMP OVERFLOW PIPE ELBOW WITH NUT, 291:191:1 D TOCBM 13~ UP I 

54352 D 33 INJECTION PUMP OVERFLOW PIPE ELBOII WITH TUBE AND NUT~ 

TOCBM 501 TO 1344 j 
29<39<3 D 

51337 OBX 34 INJECTION PUMP OVERFLOW PIPE IIITH NUT 298980 TDCBM'2QI.~ 32 I 0 I 

521280 35 INJECTION PUMP OVERFLOW PIPE CLIP 
, 

-

37323 D 36 IPRIMARY'PUMP INLET PIPE ELB<;lW TOCBM 501 TO 3210 I 

37323 ox 37 IFuEL FILTER INLET PIPE ELBOW WITH NUT, 37165 D 

TOCBM 501 TO 32-'-Q 

37323 0 TOCBM.2QI TO 3210 36 FUEL FILTER INLET PIPE ELBOW (PUMP END) 

37323 ox 

TOCE3M 2.0..1 TO 3210 

I 

I 

2 37 IPRIMARY PUMP INLET PIPE ELBOW IIITH Nu .... 37165 D 

--'5-115-::: 11'8-0~X~3~8~1 FU-JEL-:r:-' I L-TTE-:-R"7:: II.N::-:~_E:-T;:;-:-P' 1::-P' E--:;II~ ,II, TH:::-:2"N:;;-;:;:;;-UTS, ,-:3m7' I~ 65D;------lTDroce;;CBM~5~O'l.'-;,~~3~2~iO I O--It;-r-. 

51'519 ox 39 PRIMARY PUMP INLET PIPEIiITH 2 NUTS, 371650 TDCBM 501 r.!l.3210 



- 19 - GENUINE 

DIESEL ENGINE enDPA 
PART REF. 

DESCRIPT!ON I I NO. 
NUMBER NO. SERIAL NUMBER 

REQ'D 

38026 DMX 40 PRIMARY PUMP INLET PI PE CONNECTOR WITH NUT, 37165 D 

(WATER TRAP END) 
-----,------

I 

38026 DM 41 PRIMARY PUMP INLET PIPE CONNECTOR (WATER TRAP END) I 
60139 DX 42 FUEL FILTER OUTLET PIPE WITH 2 NUTS, 37165 D TDCBM 3211 Up I I 

50607 DX 43 FUEL FILTER OUTLET PIPE ELBOW WITH NUT, 37165 D 
---

(PUMP END) TDCBM 3211 UP I 

50607 D 44 FUEL F I L TER OUTLET PIPE ELBO;' (PUI4P END) TDCBM 321 I Up I 

-- ---------

60138 DX 45 INJECTION PUMP OVERFLOW PIPE WITH NUT, 29898 D TDCBM 3211 Up I 

38026 DM 46 PRIMARY PUMP INLET PI PE CONNECTOR (PUMP END) TDCBM 3412 UP 1 
51434 D 46 PRIMARY PUMP INLET PIPE ELBO;' (PUMP END) TDCBM 3211 TO 3411 I 
38026 DMX 47 PRIMARY PUMP INLET PIPE CONNECTOR WITH NUT, 37165 D 

(PUMP END) TDCBM 3412 UP 1 
51434 DX 47 PRIMARY PUMP INLET PIPE ELBOW WITH NUT, 37165 D 

(PUMP END) TDCBM 3211 TO 3411 I 

60137 DX 48 PRIMARY PUMP 1 NLET PIPE (ORDER 60137 DAY) TDCBM 321 I TO 341 I l 

60137 DAX 48 PRIMARY PUMP INLET PIPE WITH 2 NUTS, 37165 D TDCBM 3412 UP I 

60137 DAY 48 PRIMARY PUMP INLET PIPE, 60137 DAX WI TH CONNECTOR, 38026 DM 

(WILL WORK FOR 60137 DX) TDCBM 3211 TO 3411 I 

50607 D 49 FUEl F Il TER INLET PI PE ELBOW (PUMP END) TDCBM 3412 UP I 

51 434 D 49 FUEL FILTER INLET PIPE ELBOW (PUMP END) TDCBM 3211 TO 3411 I 

50607 DX 50 FUEl FILTER INLET PIPE ELSCY WI Tii NUT, 37165 D I I 
(PUMP END) TDCBM 3412 Up J 

51434 DX 50 FUEL FILTER INLET PIPE ELBOW WITH NUT, 37165 D 

(PUMP END) TDCBM 3211 TO 3411 1 
60140 DX 51 FUEL FILTER INLET PIPE WITH 2 NUTS, 37165 D 

(ORDER 60140 DAY) TDCBM 3211 TO 3411 I I 
60140 DAX 51 FUEL FILTER INLET PIPE WITH 2 NUTS, 37165 D TDCBM 3412 UP I 

60140 DAY 51 FUEL FILTER INLET PIPE, 60140 DAX III TH ELBOW, 50607 D 

(WILL WORK FOR 60140 DX) TDCBM 3211 TO 3411 I 

21491 H FUEL I NJEeT I ON PUMP BOLT LOCKWASHER TDCBM 7950 Up 2 

21 491 H FUEl I NJECT I ON PUMP BoLT LOCKWASHER (FOR ENGINES EQUIPPED WITH 

NEW TYPE CRANKCASE FRONT PLATE) TDCBM 501 TO 7949 2 

59900 D INJECTION PUMP OVER ELBOW PIPE ELBOW (FIELD CHANGE) TDCBM 501 TO 1344 I 

59900 DX INJECTION PUMP OVERFLOII PIPE ELBOW WI TH NUT, 29898 D 

(FIELD CHANGE) TDCBM 501 TO 1344 I 

59902 DX INJECTION PUMP OVERFLOW PIPE WITH NUT, 29898 D 

(FIELD CHANGE) TDCBM 501 TO 1344 I 

FIELD CHANGE PACKAGE 
1-----

59905 0 INJECTION PUMP OVERFLOW PIPE 

(CONSISTING OF I EACH 59900 ox AND 59902 DX) TDCBM 501 TO 1344 I 

60747 DX INJECTION-PUMP OVERFLOW PIPE WITH NUT, 29898 D 

(FIELD CHANGE) TDCBM 501 TO 2565 I 

61206 D INJECTION NOZZLE FIELD IMPROVEMENT PACKAGE (To BE USED WHERE 

DUST CONDITIONS CAUSE NOZZLE BODY AND RETAINER HARD 

TO REMOVE) TDCBM 501 TO 2565 I 

I I 
I I 



6~ 
7 ... :Jh 
8" orO 

8"~ 
10".J 11"'-: 
12··i 
14., 

U~ 
16"'~ 

17"~ 
18 .. '""0> 
18 ....... Ql 

20"19 
18'-0 

ii~~ 
32 33 ;J.,.. 

34---.0-

62931 OX I 
62932 OX 2 

62933 OX 3 
62934 OX 4 
62930 0 5 
52612 0 6 
32493'0 7 
37148 0 8 

-80-

DIESEL ENGINE 

Injection pump air cleaner , 

\ I 
\ I 
V 

, 

Filter drains 

PIPES SHOWN WITHOUT REF. NOS. ARE LISTED IN THE CHASIS 
SECTION UNDER FUEL TANKS AND PIPING. 

Reference numbers only are shown in illustration. Use I H C part numbers in ordenng. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

FUEL INJECTION NOZZLES. PIPES. GEAR AND CONNECTIONS 

INJ~CTION PIP~ WITH 2 NUTS AND 2 WASHERS (CYLINDER No. I) 
INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (CYLINDER No.2) 
INaECTION PIPE WITH 2 NUTS AND 2 WASHERS (CYLINDER No. 3) 
INJECTION PIPE WITH 2 NUTS AND 2 WASHERS (CYLINDER No.4) 
SET OF FUEL INJECTION PIPES 
NOZZLE FITT!NG 
NOZZLE BLEEDER VALVE 
NOZZLE VALVE GASKET 

GENUINE 

~PARTS 

I 

I 

I 
I 
I 

4 
4 

12 

Final 
...,--filter 

..... Auxiliar~ 
_..... filter 

"C; ( .. ' 

I 
V , ....-
;::::..-~ 

J..---'"' 
I 

I 
I 
I 

A-59 IS 

e= 



-81 GENUINE 
DIESEL ENGINE ~PARTS e PART REF. DESCRIPTION 1 SERIAL NUMBER NO. 

NUMBER NO. REQ'D 

371,)00 9 NOZZLE VALVE SPACER 4 

371 '52 0 10 NOZZLE VALVE AND SPRING 4 

4'\192 OA \I NOZZLE INJECTOR PUTE 4 

42766 0 12 NOZZLE BODY 4 
CAP SCREW, 3/8 X 2" N.F. HEX HEAD 8 

'.' 

,)26130 13 INJECTION NOZZLE,.COMPLETE 4 

42767 0 14 NOZZLE BODY GASKET 4 

3\121 0 15 NOZZLE BODY STUD NUT 8 
61203 0 16 NOZZLE BODY DUST SEAL 4 

42765 OA 17 NOZZLE BODY RETAINER 4 

43002 0 18 NOZZLE BODY SPACER GASKET 8 
61 209 0 19 NOZZLE BODY RETAINER DUST SEAL 4 
9607 0 20 NOZZLE BODY SPACER ~ORDER 53568' D) 4 

53,)61:\ 0 20 NOZZLE BODY SPACER (WILL WORK FOR 9607 D) 4 

62951 OX 21 FUEL FILTER OUTLET PIPE WITH 2 NUTS, 371 650 I 

6')030 ox 21 FUEL FILTER OUTLET PIPE WITH 2 NUTS, 371650 
.- (®USED ON MODIFIED UNITS ADAMS 80 AND 86) I 

62950 ox 22 FUEL FILTER INLET PIPE WITH 2 NUTS, 371650 I 

6')079 ox n FUEL FiLTER INLET PIPE WITH 2 NUTS, 37165 0 
(®USED ON MODIFIED UNITS ADAMS 80 AND 86) I 

37165 0 23 FUEL PIPE NUTS 4 

38026 OM 24 FUEL FILTER INLET PIPE CONNECTOR (PUMP END) I 

62952 OAX 2-) AUXILIARY FUEL FILTER INLET PIPE .WITH 2 NUTS AND 2 NIPPLES I 

65077 OAX 25 Aux I L I ARY FUEL FILTER INLET PIPE WITH 2 COUPLING NUTS AND NIPPLES 

( ®USEO ON MODIFIED UNITS ADAMS 80 AND 86) I 

62953 OAX 26 AUXILIARY FUEL F I L TER OUTLET PIPE WITH 2 NUTS AND 2 NIPPLES I 

65078 OAX 26 Aux I L I ARY FUEL FI L TER OUTLET PIPE W.ITH 2 COUPLING NUTS AND NIPPLES 

( ®USED ON MODIFIED UNITS ADAMS 80 AND 86) I 

22')07 0 27 AUXILIARY FUEL FILTER INLET PIPE HALF-UNION (WATER TRAP END~ I 

8146 OA 28 FUEL INJECTION PUMP GEAR I 

CAP SCREW, 3/8 X I'.' N.F. HEX HEAD 3 
62939 0 29 FUEL INJECTION PUMP GASKET I 

')9676 0 30 CAMSHAFT NUT I 

62943 o· 31 F'UEL INJECTION PUMP GEAR HUB I 

-
46250 D 32 INJECTION PUMP GEAR TIMING INDICATOR LOCK I 

46')84 ox 33 INJECTION PUMP GEAR TIMING INDICATOR WITH 3 LOCKS, 46250 0 I 

62941 0 34 INJECTION PUMP BOLT, LONG 2 

64339 0 35 INJECTION PUMP BOLT, SHORT I 

® _ FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

(ReVised 2- 46) 



----~ 

1-----------, 
~ 

--------- (l 

---._----- ~ 

________ HI 

TDCBM 501 to 3458 

DIESEL ENGINE 

~--.! 
~ ~ 

----·15 

TDCBM 3459 up 

A-SS74 

WATER TRJi..P 

GENUINE 

PARTS 
( 

Reference numbers onLy are shown in illustration. Use 1 H C part numbers in ordering. 

PmNTED L"'J UNITED STATES OF AMER!CJ>~ 



I H C PART 
NUMBER 

8221 0 

9311 0 

'51'527 0 

54766 0 
51339 0 
54765 0 

54763 0 
54762 0 
54761 0 
54764 0 
54760 0 

513380 

9118 ox 

9257 ox 

601;71 OA 

203450· 

248050 

60872 0 
608760 
60877 0 
60878 ox 

60870 0 

I I 

I 

I 

I 

[ 

IA 

2 

3 
4 
5 

6 
7 

8 
9 

10 

II 

12 

12 

13 
14 

14 

15 
16 
11 
18 

19 

I 

MFR'S, 
NUMBER 

43115-[9 
43115-17 
43115-18 

43115-15 
43115-14 
43115-11 
43115-16 
43115-7 

43115 

-83 -

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

WATER TRAP 

WATER TRAP BRACKET 

(rOR TRACTORS EQUIPPED WITH BOSCH INJECTION PUMP) I 

CAP SCREW, 3/8" N.C. x I HEX HEAD 2 

LOCKWASHER, 3/8" 2 

WATER TRAP BRACKET 

(rOR TRACTORS EQUIPPED WITH IHC INJECTION PUMP) I 

CAP SCREW, 3/8 X [" N.C. HEX HEAD 2 
LOCKWASHER, 3/8" 2 

WATER TRAP BRACKET GASKET I 

WAT~R TRAP VENT SCREW· (ORDER 6087 [ OA) TOCBM 50[ TO 3451; I 

WATER TRAP Top DOWEL (NOT USED WITH lop, 9118 ox) 2 
WATER TRAP BODY WITH 2 DOWELS, 51339 0 I 

(ORDER 9118 ox OR 9257 ox) TDGBM 501 TO 3451; I 

WATER TRAP BOWL GASKET (ORDER 60876 D) TOCBM 501 TO 3451; I 

WATER TRAP T.UBE iOCBM 501 TO 3458 I 

WATER TRAP SCREEN TOCBM 501 TO 3458 , 
WATER TRAP GLASS BOWL (ORDER 60877 D) TOCBM 501 TO 3458 I 

WATER TRAt=' BA I L (ORDER 60878 ox) TOCBM 501 TO 3458 I 

WATER TRAP, COMPLETE {IMPERIAL BRASS MF'G. CoJ 

(ORDER 60870 D) TOCBM 501 TO 3459 I 

CAP SCREW, 1/2 X 3" N.C. HEX. HEAD I 

LOCKWASHER, 1/2" I 

WATER TRAP Top WITH PLUG, 24805 0 
(9257 DX WI LL WORK){WILL WORK FOR 547650) TOCBM 3459 UP I 

CAP SCREW, 1/2 X 3" ·N.C. HEX. HEAD • 
LOCKWASHER, 1/2P ~ 

WATER TRAP Top WI TH PLUG, 20345 0 AND. DOWEL, 51339 D) 

(9118 ox WILL WORK){WILL WORK F.OR 547650) TOCBM 3459 Up I 

CAP SCREW, [/2 X 3" N.C. HEX. HEAD ./ 
LOCKWASHER, 1/2~ 1 

WATER TRAP VENT SCREW (WILL WORK FOR 54766 0) TDCBM 3459 UP 1 
WATER TRAP Top EXPANSION PLUG, 3/8" (STEEL) 

(USED WITH Top, 9257 OX) TDCBM 3459 UP , 
WATER TRAP Top EXPANSION PLUG, 3/8" (BRA-SS) 

(USED WITH Top, 9118 ox) TOCBM 3459 Up r 
WATER TRAP SCREEN TOCBM 3459 UP I 

WATER TRAP BOWL GASKET (WILL WORK FOR 547630) TOCBM 3459 Up I 

WATER TRAP GLASS BOWL (WILL WORK FOR 54764 0) TOCBM 3459 Up I 

WATER TRAP BAil (-WI LL WORK FOR 54760 0) TOCBM 3459 UP ~ 

WATER TRAP, COMPLETE (WILL WORK FOR 51338 0) TOCBM 3459 UP 1 



- 84- GENUINE 

1---

::I - - - ----;,.-© 

7-___ ~· 

8 . r--S 

_-Hl 

DIESEL ENGINE 

... 

Modified Units 

" " 
'~, 
~:J>25 

PARIS 

- -- --12 

- - - -14 

- --15 

-- _HI 

20 
--- --l'1 

-----_-HI 

~-----_.19 

«:> __ ~_21 

FUEL OIL FILTER AUXILIARY AND FINAL FUEL OIL FIL'fERS 
(for Engines Equipped with Bosch ruel Injection Pump) (For Engines Equipped with I.H.C. Fuel InjeCtion Pump) 

Reference numbers only are shown in ilIu.stration. Use I H C part numbers in ordering. 

Unnumbered parts in the iIlu.strations are the same as corresponding parts shown with numbers. 



1 H C PART 
NUMBER 

39677 D 

46591 D 

13727 D 

13729 D 

46589 D 

28809 D 

13728 D 

37323 D 

37323 DX 

51434 D 

51434 DX 

9982 T 
(j222 0 

8222 DA 

8222 OAX 

37323 D 

37323 DX 

52319 DB 

PARi 
NUMBlER 

39677 

13727 
46591 

D 

D 

DA 

13729 D 
62948 D 

62946 DA 

64520 DA 

64521 D 

62945 DA 

13728 D 

22510 D 

9982 T 

62949 D' 

68090 D 

9310 D 

9361 D 

9709 DM 
37323 D 

9472 D 

6~436 D 

68399 DM 
65069 D 

1 

2 

3 
II 

5 
6 

7 
8 
(j 

8 
(j 

9 
10 

10 

10 

II 

II 

REF. 
NO. 

12 

13 
14 

15 
16 

17 
18 

19 
20 

21 

22 

23 
24 

25 
26 

26 

26 

27 

28 

29 

30 

85 -

DIESEL ENGINE 
MFR'S. .[) ESC R i [P T iON SERIAL NUMBER 

NUMBER 

FUEL OIL FILTER 
(For Engines Equipped with Bosch Fuel Injection Pump) 

FUEl 01 L FILTER BLEEDER 

FUEL OIL FILTER CASE STUD 

FUEL Oil FILTER CASE STUD GASKET 

FUEL 01 L F I L TER CASE 

FUEL 01 L FILTER CLOTH ELEMENT 

FUEL Oil FILTER METAl ELEMENT 

FUEL OIL FILTER CASE GASKET 

FUEL 01 l F I l TER 1 NlET PIPE ELBOW TDCBM 501 TO 3210 
FUEl 01 L FILTER INLET PIPE ELBOII WITH NUT;37165D TDCBM 501 TO 3210 
FUEL 01 L FILTER 1 NlEr PI PE ELBOW TDCBM 3211 UP 
FUEL Oil FILTER 1 NLET PIPE ELBOW WITH Nur,37165D TDCBM 3211 Up 
FUEL OIL FilTER DRAIN COCK 

FUEL OIL FILTER BASE (ORDER 1:5222 DAl() TDCBM 501 TO 521:)9 
FUEL Oil FilTER BASE TDCBM 5290 Up 

CAP SCREW, 1/2 X 1-1/2" NoC. HEl< HEAD 

LOCKWASHER, 1/2" 

FUEL OIL FILTER BASE,COMPLETE 

(WILL WORK FOR 3222 0) TDCBM 501 TO 5289 
FUEL OIL riLTER OUTLET PIPE ELBOW 

FUEL OIL FilTER {)U,TLE-TPI PE ELBOW WITH NUT, 37165 D 
FUEl OIL FILTER DRIP PA~I 

(IRACTORS WITH STARTING MOTOR - SPECIAL) 

DESCRIPTION SERIAL NUMlSER 

AUXILIARY AND FINAL FUEL OIL FILTERS 
(For Engines Equipped with X H CFuel Injection Pump) .. 

FUEL OIL F I L TER BLEEDER l- I 

FUEL Oil F I L TER CASE STUD GASKET 

FUEL 01 L F I L TER CASE STUD 

FUEL 01 L FILTER CASE 
AUXILIARY FUEL 01 L FILTER Top PLA TE 

AUXILIARY FUEL 01 L FILTER ELEMENT v ., --
AUXILIARY FUEL all FILTER BOTTOM PLATE 

AUXILIARY FUEL 01 L FILTER BOTTOM PLATE GASKET V .! 
AUXILIARY FUEl 01 L FILTER ELEMENT, COMPLETE 

FUEL Oil FILTER CASE'GASKET V I 
AUXiliARY FUEL OIL FILTER INLET AND OUTLET PIPE ELBOW (FILTER END) 

FUEL OIL FILTER DRAIN COCK 

FINAL FUEL OIL FilTER ELEMENT WI TH GASKET , 68090 D 

FINAL FUEL OIL FILTER BOTTOM PtA TE GASKET 

FUEL OIL FILTER BASE 

CAP SCREW, 1/2 x 1-1/2" N.C. HEX HEAD 

LOCKIIASHER, 1/2" 

FUEL OIL FI LTER BASE (ORDER 9709 DM) (0USED ON MODIFIED UNITS ADAMS 

fUEL OIL FILTER BASE ( (£) USED ON MOD I F I ED UN I TS ADAMS 80 AND 86) 
FINAL FUEL 0 L rl~TER INLET AND OUTLET PIPE ELBOW (rILTER END) 

80) 

FUEL OIL F I L TER BASE SPACER (0USED ON MOOIFIED UNITS ADAMS 80 AND 86) 

FUEL OIL FILTER BASE BRACE (0USED ON MODifiED UNITS ADAMS 80 AND 86) 
FUEL 01 L F I L TER BASE BRACE SCREW (0USED ON MODIFIED UNITS ADAMS 80 AND 

FUEL OIL FILTER DRIP PAN 

CAP SCREW, 5/16 x 1/2" N.C. HEX HEAD 

LOCXWASHER, 5/16" 

WASHER, 11/32" I .D. x I I / I 6" O. D. x No. 16 GA. 

(if)-FOR TABULATION OF MODifiCATIONS SEE INTRODUCTION PAGE 

86) 

I 

I I 
I 

I 

I 

I I 
I 

I 

I 

I 
1 

I 

i 

I 

2 

2 

I 

i 

I i 

, 
NO. 

REQ'O 

2 

2 

2 

2 

I 

I 

I 

1 

I 

2 

2 

2 

I 

I 

I 
2 

2 
I 

I 

2 

I 

I 

I 

1 
2 

2 

2 

(Re~u.ed 2~ 46) 

Ii d!!lElli_ 



! 
Ii! 

I 
I 
£I 

! 

15 15A 1818A 17 20 
I I I: I I 

: ! \ ! : 

.~'J 
13 14 
, I 

/ I 
I I 

Ji 
18 po ~ , 

---- 19 
~!II;Dmo 

1---1 
2---1 
3--~ 
4---0 

7-,--_ 5,,' 

12 9/~ ~ \1 

qt4l---- 34 

~::: 
o~6-31 

~-----------35 

,J:' 1--__ ~_----38 
, ~ __ ~--,---.37 

_---38 
29 30 -- /39 Ii' " /<:/40 

. »,' ~~28 " "., " / __ 41 
W -28 1; -~-27 44 # - __ -42 
~ __ 25 v--- 40A' o-~-43 

'!iOtminbl1!lil!!l!II!I!!!!!!!I!!!!!I!!!!!!!!!!i!!WI!!II'r 

18/~~"~ ::===~--4. ' 
~'hilihimmil1l; , ., ,- ."~ 24 45A 

41)/ 

'~li 
22 17 23 
\ \ \ 

, ' \ \ 

==>il i"~ 
61 6O~.~ 58/ __ - 53 ...----

I 
62 

) '~ 16---~ ....q~ ____ 54 

65:/' 
",~ 

66-<~ 

::~~~ 
71A ~ 69-,---0 

70---~ 
71--___ 1 
72----@ 

73-~ --8 

_----51 
0-- _---56 
~ _-55 
~ 

.... ..., ..., ...., 

AMERICAN BOSCH FUEL INJECTION ,PUMP -Engines TDCBM SOl to 3210 

Refert~ICe'!1umbers imly are shown in illllstrtltOse I H C part 11I11nhcr.~ ill urdering. 

Unnumbered parts in the illustrati01ls a're the S<111 , Jrresponding PMts .~hown with 11111'11hers, 
'-

'" 

52A 
Ir ________ ~A \ 

41 48 49 50 51 52 
I I I \ \ 
, I I \ \ 
I 1 I \ \ I I \ \ 

I \ ~ \ \ 

6 ~ b 

B·790-A 

e 

t) 
t--t 
I::tj 
rn 
I::tj 
t""f 

~ 
G1 
t--t 

~ 

~ 

~; 
&5 
,*,Z 
"" lit 



13 14 Iii lU 

1-----1 2---1 
3" ~ 

' ....... ~ 
4_,~ 

_ a6A 

, r-~::-- 37 A 

o ~ _38A 
qUInt. "-'- '&IR . 71 

{ :~~ 12 - _-----, 
10--

11------
24A 45A 

°l~r 9 5,,::::_~ . ~ 
" . . '-,-. ',',', .. : ..... , '.,;.:,:f.: ~ j ~;~:,;?;0 

6" ~28A 291r '~",' ~" ",30 
" '27A' 26 

"0 
25 

~~ 

/38B 
~/39A 

/f/39B 

42A 45A 
\ \ 
\ \ 
\ \ 

\ ~ 

//44 

,~/ /45B 

'"IW!UO@W!l'!I!,"""/!I!!i1P1"hDO""';;t;;;;iiN 
47A 47B 

I , 
48A 49 50A 60B lilA 52 

I I \ I I I 

' 21 ' " /16 16A 17 ~O , " 
'," / 22A 

't~~\+6oJ~ 
~ 

-IiDA 

, I , , 
J' ~ 

"-

..L--68B 98A ~6 ~7:""-48B-

J , \ b \ \ 
,I doe bb) 

v 
_..-'r 

\ I 
\ I 
\, p.a.,.,. 18 

e- .... --19 

62A 

I 
I 

64 

'{ "iJ av/d' d' 
) 81i-~ 

P 
71A 

86--4 

67---G 

88-~ 
89-----0 

70--~ 

71 __ ~ 

72 ___ ~ ,.,-,"~: 
~~, 

"li'.! ':. 
74-~ 

75 ---1j 

~""56 A 
' " 

"'55A 

AMERICAN BOSCH FUEL INJECTION PUMP --Engines TDCBM 3211 up 

Reference number., ()nly are sh()lI'n in illu.'trati()ll, Use I H C rart 11!tmbers ill ()nlerillg, 

Ullnumbered rarts in the illustration" are the Slime as corrcsrrl1lding rarts sh()tt", with mlllll>ers, 

B·587.A 

e 

t:1 
1-4 
tJ::I 
r:.n 
tJ::I 
t""' 

tJ::I 
Z 
G) 
1-4 

Z 
tJ::I 

5?] 

~; 
ZItS 
~z 
~I"'I 



I H C PART 
NUMBER 

51526 DBX 14 

54287 D 

60022 ()( 14 

61242 D 
61908 D 

40255 D 
54320 D 
54329 D 
55361 D 
54326 D 
54336 D 
54317 D 

54374 D 
40401 D 
40399 DA 
54373 DB 
54372 DB 

54290 D 

54294 DAX 
68613 DX 
54295 D 
64960 D 
64959 D 
64961 D. 
54292 D 
54293 D 

40216 D 

I 
2 

3 
4 

5 
6 

7 

8 

9 
10 
II 

12 

13 
14 
15 
15 
15A 
16 
16A 
17 
18 
18 

19 

MFR'S, 
NUMBER 

DJN 76 139 

WMU 9A 2X· 
HP 7624 
SP 7617 

NNP 2021/3X 
VA 7636A 
BC 7635/3A 
PRV 27/2X 

sc 7630 
WS.F 2117/IX 
PVE 48A IX 
VA 7923 
VA 7613A 

WMU 511/2X 
WA 5-16 
PL 7623A 

PL 7655 A 
PK 764 

NIR 6/17 X 
NAR 6/17 X 
NFK 6/172 

RB 761A 
NKL 6/17Z 

NSR 734/19X 

-88 _ 

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

AMERICAN BOSCH FUEL INJECTION PUMP 

FUEL INJECTION PUMP, COMPLETE (TYPE"A If) TDCBM 501 TO 3210 
CAP SCREW, 3/8" X 1_1/2" N,C, HEX. HEAD 
CAP SCREW, 3/8" X 1_1/8" N.C. HEX. HEAD 

(FOR ENGiNES EQUIPPED WITH OLD TYPE CRANKCASE FRONT COVER) 
CA·P SCREW, 3/8" X 2-1/2" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 

(FOR ENGINES EQUIPPED WITH OLD TYPE CRANKCASE FRONT COVER) 
LOCKWASHER, 3/8" 
WASHER, 13/32" I.D. X 3/4" O.D, X No. 16 GA. 

(Q 1597) 

PUMP UNIT, COMPLETE, APE 4A BoN 320S 51 I TDCBM 501 TO 2456 

FUEL INJECTION PUMP, COMPLETE (TYPE "K") , TDCBM 32 I I UP 
CAP SCREW, 3/8" X I" N. C. HEX. HEAD (FOR ENGINES EQUIPPED WITH 

OLD TYPE CRANKCASE FRONT COVER) TDCBM 321 I TO 7949 
CAP SCREW, 3/8" X 1-3/8" N.C. HEX. HEAD 
CAP SCREW, 3/8" X 2-3/4" N.C. HEX HEAD 
LOCKWASHER, 3/8" (FOR ENGINES EQUIPPED WITH OLD TYPE 
CRANKCASE FRONT COVER) TDCBM 3211 TO 7949 

LOCKWASHER, 3/8" 

PUMP UNIT, COMPLETE, APE 4A 80N 3205 51 IF TDCBM 2457 TO 3210 
PUMP UNIT, COMPLETE, APE 40A 80p 320K 600 TDCBM 3211 UP 

DELIVERY VALVE HOLDER PROTECT ION· ·CAP 
DELIVERY VALVE HOLDER 
DELIVERY VALVE SPRING 
qELIVERY VALVE HOLDER GASKET 
DELIVERY VALVE AND SEAT 
PLUNGER AND BARREL 
INSPECTION COVER FASTENING SCREW STUD TDCBM 501 TO 3210 

OVERFLOW VALVE UNIT CONSISTS OF ITEMS 8 TO 12 
VALVE SCREW 
VALVE SPR I NG 
VALVE PROPER 
VALVE BODY 
OVERFLOW VALVE, COMPLETE 

CAMSHAFT HEX. NUT 

I LOCKWASHER, 1/2" 
END PLATE WITH OIL SEAL, 54295 D· (68613 DX WILL WORK) 
END PLATE WITH OIL SEAL, 54295 D (54294 DAX WILL WORK) 
END PLATE OIL SEAL 
CAMSHAFT BEARING OUTER RACE 
CAMSHAFT BEARING INNER RACE 
CAMSHAFT BEARING RETAINER WITH BALLS 
CAMSHAFT BEARING, L.H. (ORDER 54293 D) 
CAMSHAFT BEARING, L.H. AND R.H. (N.D. 17H) 

(64959 D, 60 AND 61 D)(WILL WORK FOR 54292 D) 

END PLATE FASTEN ING SCREW 

. 
Always give PUMP SERIAL NUMBERS when ordering Parts. 

I 
I "_ .. 
2 
I 

2 
2 

3 

I 

I 

2 
I 
I 

2 

2 

I 
I (F'.'O\ __ 

4 
1I 
~ 

II 
4 
4 
2 

I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
2 
2 
2 
I 

2 e= 
4 



- 89- GENUINE 

DIESEL ENGINE ~PARTS 
I H C PART REF. MFR'S. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. NUMBER REQ'D 

54296 D 20 WMS 101/IIX BEARING 'DJUSTING WASHER, D. IM/M X 

54297 D 20 WMS 101/27X BEARING ADJUSTING WASHER, o. 2M/M X 
54298 D 20 WMS 101/25X BEARING ADJUSTING WASHER, o. 3M/M X 

56113 D 21 WMS 2215/IX CAMSHAFT OIL THROWER TDCBM 321 I UP I 
54289 D 22 PAC 58/2x CAMSHAFT TDCBM 501 TO 3210 I 
61911 D 22A SH 7632 CAMSHAFT TDCBM 321 I UP I 

WA5-16cA LOCKWASHER, 1/2" I 
54291 D 23 NKE 5/IX CAMSHAFT KEY (WOODRUFF No. ) I 

54305 D 24 cv 7667 CONTROL ROD PROTECTION COVER TDCBM 501 TO 3210 I 
61965 D 24A CV 76108 CONTROL Roo PROTECTION COVER TDCBM 3211 UP I 

54334 D 25 PMS 7/2X PLUNGER SPR I N'G SEAT, UPPER 4 -

54330 D 26 PMB 3/2X CONTROL SLEEVE 4 

'54343 D 27 WNS 2034/4x BARREL SET SCREW GASKET TDCBM 501 TO 3210 4 
62123 D 27A GA 7615 BARREL SET SCREW GASKET TDCBM 321 I UP 4 

54342 D 28 WSR, 2099/3X BARREL SET SCREW TDCBM 501 TO 3210 4 

61969 D 25A sc 7660 BARREL SET SCREW TDCBM 321 I Up 4 

54332 D 29 WSR 2100/2X 'ToOTHED SEGMENT CLAMPING SCREW 4 

54331 D 30 PZR 44/IX TOOTHED SEGMENT 4 

I 

54322 D 31 RG 762 DELIVERY VALVE HOLDER LOCKING RING TDCBM 501 TO 3210 Ii 
54323 D 32 KY 761 DELIVERY VALVE HOLDER LOCKING KEY TDCBM 501 TO 3210 2 

54321 D 33 cv 768 DELIVERY VALVE HOLDER LOCKING COVER TDCBM 501 TO 3210 2 

54324 D 34 sc 7616 DELIVERY VALVE HOLDER SECURING SCREW TDCBM 501 TO 3210 2 

54308 DX 35 cv 7635 A PUMP HOUSING BREATHER, COMPLETE~ORDER 60740 D) TOCBM 501 TO ~56 I 
60740 D 35 cv 76126 A PUMP HOUSING BREATHER, COMPLETE 

(WILL WORK FOR 54308 DX) TDCBM 2457 TO 3210 I 

54315 D 36 sc 7625 INSPECTION COVER fASTENING SCREW TOCBM 501 TO 3210 2 

62120 D 36A SC 1119-1 INSPECTION COVER fASTENING SCREW, SHORT TDCBM 321 I UP 2 

54316 D 37 NMR 1I/3X INSPECTION COVER fASTENING SCREW SPRING WASHER TDCBM 501 TO 3210 2 

52745 V 37A wA 22-8cA INSPECTION COVER fASTENING SCREW LOCKWASHER 
(SHAKEPROOF No. 12i 4) "KSAME AS 40753 D) TDCBM 321 I UP 2 

54313 Dt>. 38 cv 7669 I NSPECT I ON COVER '(ORDER 67761 D) TDCBM'501 TO 2456 I 

60738 D 38 cv 76125 INSPECTION COVER TOCBM 2457 TO 3210 I 

62115 D 38A cv 76109 INSPECTION COVER TOCBM 3211 Up I 

62122 D 38B GA 7613 INSPECTION COVER LONG fASTENING ,SCREW GASKET 

(ORDER 67870 D) TOCBM 3211 UP 2 

67870 D 38B GA 7616 INSPECTION COVER LONG fASTENING SCREW GASKET 
(WILL WORK FOR 62122 0) TOCBM 32r I Up 2 

54314 DB 39 GA 76121 INSPECTION ~OVER GASKET TOCBM 501 TO ~210' 1 

62118 D 39A GA 76111 INSPECTION COVER GASKET TDCBM 3211 UP I 

62121 D 398 sc 7661 INSPECTION COVER FASTENING SCREW, LONG TDCaM 32"1 UP 2 

X - AS REQUIRED 



- 90- GENUINE 

<UD I 
DIESEL ENGINE 

I H C PART REf'. MFR"S. 

I 
i i 

l.~ ..• ~ NUMBER NO. NUMBER DESCRIPTION SERIAL NUMBER NO. 
REQ'O 

54464 0 40 PN 7917 CONTROL ROD LINKAGE PIN TDCBM 501 TO 3210 I 
54530 0 40A CONTROL ROD LINKAGE PIN lOCK~IASHER 

(ORDER 67980 H) TDCBM 501 TO 3210 I 
67980 H 40A WA 22-6 CONTROL ROD LINKAGE PIN lOCKWASHER 

(SHAKEPROOF No. 1212)(SAME AS 54530 D) TDCBM 501 TO 3210 I 

: i I 

54460 0 41 HP 795 CONTROL ROD EXTENSION ARM TOCBM 501 TO 3210 I 
54530 0 42 CONTROL ROD SECURING SCREW lOCI<WASHER 

(ORDER 67980 H) TOCBM 501 TO 3210 I 
67980 H 42 VIA 22/6 CONTROL ROD SECURING SCREW LOCKWAS·HER 

(SHA KE PROOF No. 1212)(SAME AS 54530 D) IOCBM 501 TO 3210 1 
61959 ox 42A BA 791 PUMP HOUSING BAFFLE WITH BUTTON TDCBM 321 I Up I 

I 
I 
I , I 

i 

54468 DA 43 sc 7937 CONTROL Roo SECURING SCREW TDCBM 501 TO 3210 I 
54306 0 44 WSR 2125/IX CONTROL ROD SECURING SCREW I 
54304 0 45 RO 7638 CONTROL ROD TOCBM 501 TO 3210 I 
54299 0 45A BG 763 CONTROL ROD BUSHING 2 
61963 0 45B RD 7689 CONTROL ROD TDCBM 321 I Up I 
54303 0 45C BG 765 CONTROL Roo BUSHING, R.H. . TDCBM 501 TO 3210 1 

54384 0 ~6 HG 7938 GOVERNOR HOUSING TDCBM 501 TO 3210 I 

54409 OA 47 HS 793 DRIVE GEAR HUB TOC8t-'1 501 TO 3210 -
I 4' 

47A WA5-16cA lOCKWASHER, 1/2" (CADMIUM PLATEO) ~_J 
-

(DRIVE GEAR HUB) TOCBM 321 I Up I 
62199 0 47B NT 7921 DRIVE GEAR HUB NUT TOCBM 32 I I Up I 

54410 OA 48 GE 791 DRIVE GEAR TOCBM 501 TO 3210 I 

62195 0 48A GE 7919 DRIVE GEAR TOCSM 3211 Up 1 
62193 0 48B GE 7918A DRIVE GEAR, COMPLETE TDCBM 321 I Up I 

'i4411 0 49 SR 794/1 ADJUSTING SPACER, .035" X 

54412 0 49 SR 794/2 ADJUSTING SPACER, .049" X 

54413 D 49 SR 794/3 ADJUSTING SPACER, .065" X 

62622 0 49 SR 794/4 ADJUSTING SPACER, .020" TDCBM 32 I 1 Up X 

I 

54414 DA 50 pc 791 GOVERNOR DRIVE SPRING DISC TOCBM 501 TO 3210 1 
62196 0 50A DC 792 DRIVE GEAR SPRING DISC, INNER TDCBM 321 I Up I 

62197 0 50B DC 795 DRIVE GEAR SPRING DISC, OUTER TDCBM 321 I UP 1 

54415 0 51 WA 795 GEAR ADJUSTING NUT LOCKwAsHER TDCBM 501 TO 3210 I 
62198 0 51A WA 7918 DRIVE GEAR ADJUSTING NUT lOCKIiASHER TDCBM 321 I UP I 

54416 D 52 NT 795 GEAR ~DJUSTNG NUT I 
5440B OA 52A GE 7921 A DRIVE GEAR, COMPLETE TDCBM 501 TO 3210 I 

I 

54385 0 53 NSR 736/20X GOVERNOR HOUSING SECURING SCREW, UPPER TDCBM 501 TO 3210 I 

40298 0 54 NSR 494/ 22X GOVERNOR HOUSING SECURING SCREW, LOWER TDCBM 501 TO 3210 4 

/f 

40217 0 55 NT 762 PUMP HOUSING SECURING NUT TDCBM 501 TO 3210 3 l 
55A NT5-8cA HEX, NUT, 1/4" N.C. 3 ~ 

'56 NMS QI2!IX LOCKWASHER, 1/4" 3 
x - AS -REQU I RED Always gIve PUMP SERIAL NUMBERS when ordermg Parts. 



-9,1 - GENUINE 
DIESEL ENGINE GJDPARTS 

I H C PART REF. MFR'S. I NO. 
NUMBER NO. NUMBER DESCRIPTION SERIAL NUMBER REQ'D 

527~5 V 56A WA 22-8cA FUEL SUPPLY PUMP HOUSING LOCKWASHER 
(SHAKEPROOF No, 1214, (SAME AS If 0753 D) TDCBM 3211 Up I 

40208 D 57 NMS 601/2X PUMP HOUSING SECURING WASHER TDCBM 'i01 TO ,210 'l 
61917 D 571> RG 767 BEARING RETAINER RING TDCBM 32 I I UP I 

54387 DB 58 GA 7984 GOVERNOR HOUSING GASKET TDCBM 501 TO 3210 I 
, I I I ! I 

61958 D ')8A PG 7617 LUBRICATING OIL DRAIN PLUG TDCBM 3211 UP I 

59708 D 58B FI 765 LUBRICATING OIL LEVEL COCK TDCBM 3211 UP I 

i I 

40244 D 59 HBO 2141/IX FUEL SUPPLY PUMP STUD TDCBM 501 TO 3210 3 
61956 D 59A SD 7610 FUEL SUPPLY PUMP STUD TDCBM 321 I UP 3 

5lf333 DA 60 WSF 2205A 400x PLUNGER SPRING If 

57503 DX 61 FI 7625A LUBRICATING OIL OVERFLOW TUBE WITH PLUG TDCBM 1345 Up I 

54300 DBX 62 HG 76164A PUMP HOUSING, COMPLETE TDCBM 1345 TO 3210 I 
NSR IA 2X PIPE PLUG, 1/4" SLOTTED HEAD (CADMIUM PLATED) I 

54300 DBY 62 PUMP HOUSING, .54300 DBX WITH ELBOW, 30402 DX AND 
TUBE, 57503 DX (WILL WORK FOR 54300 DX AND DAX) TDCBM 501 TO 1344 I 

61ql8 DX 62A HG 7618'i A PUMP HOUSING, COMPLETE TDCBM 3211 Up I 
PIPE PLUG, 3/tl" (CADMIUM ~LATED) 2 

61962 D 64 NSR IA 2X LUBRICATING OIL OVERFLOW PLUG, OUTER TDCBM 321 I UP I 

54335 D 65 PMS 6/IX PLUNGER SPRING SEAT, LOWER 4 

54346 D 66 PSR 3/IX TAPPET SCREW 4 

'i4,47 D 61 WMU 2066/2X TAPPET SCREW LOCK NUT 4 
5434tl DBX 6tl PKB 41AIX TAPPET SHELL WITH INSEn If 

54351 D 69 PRL 1/3X TAPPET ROLLER 4 

54350 D 70 PMB 4/IX TAPPET ROLLER BUSHING 4 

54349 D 71 PBO I/IX TAPPET PIN 4 

54345 DA 71A PKB TIAIZ TAPPET, COMPLETE If 

54481 D 72 PPT 22/2X FELT CUSHION 4 

54358 D 73 pvu 2/IX CLOS I NG PLUG TDCBM 501 TO 3210 4 

61970 D 74 WMR 201f I 7lI05X CLOSING PLUG GASKET TDCBM 3211 Up 4 

62124 D 75 PG 7614 CLOSING PLUG TDCBM 321 I UP 4 

29899 D OIL LEVEL EQUALIZING TUBE NUT TDCBM 501 TO 3210 2 

35252 D OIL LEVEL EQUALIZING TUBE CONNECTOR TDCBM 501 TO 13lf4 I 

35252 DX OIL LEVEL EQUALIZING TUBE CONNECTOR WITH NUT, 

29899 D TDCBM 501 TO 131f1f I 

40211 D NP 7618 LUBRICATING INSTRUCTION PLATE TDCBM 501 TO 3210 I 

40329 DA SC 150-2CA LUBRICATING lNSTRUCTION PLATE DRIVE RIVET TDCBM 501 TO 3210 2 

40329 DA SC 150-2CA NAME PLATE DRIVE RIVET 2 

40,29 'DA SC 1::i0- 2CA FIRING ORDER DESIGNAT'ION PLATE DRIVE RIVET TDCBM 501 TO 3210 2 

Always give PUMP SERIAL NUMBERS when ordermg Parts, 



··eJ 
- 92 - GENUINE 

G]DPARTS DIESEL ENGINE 
I H C PART REF. MFR·S. I NO. B NUMBER OESCRIPTION SERIAL NUMBER NO. NUMBER REQ·O 
54301 D BG 7625 LUBRICATING OIL GAUGE ROD BUSHING TDCBM 501 TO 1344 I 
54307 DA CV 7668A INSPECTION COVER, COMPLETE (ORDER 67761 D) TDCBM 501 TO 1344 I 
54318 DAX RD 7644 A LUBRICATION OIL GAUGE ROD WITH KNOB 

(ORDER 59911 D) TDCBM 501 TO 1344 I 
54344 D PG763 BARREL SET SCREW LEAD PLUG TDCBM 501 TO 3210 .4 
54357 D NP 7643 FIRING ORDER DESIGNATION PLATE TDCBM 501 TO 3210 I 
54359 D sc 7639 FUEL SUMP SEALING PLUG (L.H. SIDE OR PUMP) TDCBM 501 TO 3210 I 
54386 D SC 7641 GOVERNOR Hous I NG SECUR I NG PL.UG TDCaM 501 TO 3210 .1 
55775 D WMS 2055/2X LUBRICATING OIL OVERFLOW RETAINING SCREW GASKET TDCBM 501 TO 1344 I 
55776 D SC 7651 LUBRICATING OIL OVERFLOW RETAINING SCREW rDCBM 501 TO 1344 I 
56576 0 SR 762 LUBRICATING OIL OVERFLOW RETAINING·SCREW GASKET TDCBM 501 TO l3&q I 
57505 DX RD 7682A LUBRICATING·OIL GAUGE ROD WITH KNOB 

(ORDER 59911 D) TDCBM 1345 TO 2456 I 
57506 D BG 7634 LUBRICATING OIL GAUGE ROD BUSH I NG TDCBM 1345 TO 2456 I 
57507 D sc 7657 LUBRICATING OIL DRAIN PLUG TDCBM 501 TO 3210 I 
57508 D GA 76100 LUBRICATING OIL DRAIN PLUG GASKET TDCBM 50 I TO 32 ro I 
5750tl P GA 76100 OIL LEVEL EQUALIZING TUBE CONNECTOR GASKET TDCBM 1345 TO 3210 I 
59905 D BOSCH INJECTION PUMP OVERFLOW PIPE FIELD CHANGE 

PACKAGE (INCLUDES ONE EACH OF 59900 D AND 
59901 DX) TDCBM 501 TO 1344 I 

59911 D PUMP HOUSING OIL GAUGE HOLE PLUG 

(WILL WORK FOR 54318 DAX AND 57505 DX) TDCBM 501 TO 2456 I 

0 
60732 D BOSCH TYPE "A" INJECTI~N PUMP IMPROVEMENT PACKAGE 

(IMPROVED GASKET SEALING, BREATHER ACTION. TO 
MAINTAIN PROPER OIL LEVEL AND ELIMINATE 
SLIPPAGE OF FRICTION CLUTCH) TDCBM 501 TO 2456 I 

60742 DAX OIL LEVEL EQUALIZING TUBE WITH 2 NUTS, 29899 D TDCBM 501 TO 3210 I 
60744 D LUBRICATING OIL DRAIN FITTING TDCBM 1345 TO 3210 I 
60744 DX LUBRICATING OIL DRAIN FITTING AND NUT, 29899 D TDCBM 1345 TO 3210 I 

61957 D PG 7625 FUEL LINE CLOS I NG PLUG (ORDER 3/8" STANDARD PIPE PLUG) 
(CADMIUM PLATED) TDCBM 3211 UP 2 

62194 D HB 796 DRIVE GEAR HUB (ORDER 62193 D REF. 48 B) TDCB-1 3211 Up I 

65374 D BOSCH TYPE "K" INJECTION PUMP FIELD CHANGE PACKAGE 
(FOR CHANGINB OVER TYPE "A" PUMPS) TDCBM 501 TO 3210 I 

67761 D INSPECTION COVER, 60738 D WITH GASKET, 54314 DB AND 
BREATHER, 60740 D (WILL WORK FOR 
54307 DA OR sq313 DA) TDCBM 501 TO 1344 I 

69413 D GA 76157 END PLATE GA·SKET (USED ONLY WITH 68613 DX) I 

Always glve PUMP SERIAL NUMBERS when ordenng Parts. 



i H C PART 
NUM8ER 

54360 D 
62125 D 
43189 D 
40388 D 
40390 D 
40386 D 
40395 D 
54370 D 
54370 D 

40385 D 
54371 D 
62129 D 

40397 D 
54367 D 
61111 D 
54366 D 
54365 D 
54365 D 
54361 DY 

62126 DY 

54364 DB 
69332 D 

- 93-

DIESEL ENGINE 

Hi 
./ 

lJS. ____ ~ 

2---~ 

3-----~ . 

4----~ 
6---,---1 

I 
! 

I 

IS 

6-- 0,6,' b "0: 1 

HI 9 S 'I 
I I I 
I I I 
: i : 
: : k 

, 
"-, , 

15 

I V ~ 

I 6' • 
0_--11 

Engines TDCBM 3211 up 
Engines TDCBM 501 to 3210 

Reference numbers only are shown in illustration. Use I H C part numbers in O'fdering. 

Unnumbered parts in the illust-rations me the same as corresponding parts shown with numbers, 

AMERICAN BOSCH FUEL SUPPLY PUMP 

REF. MFR'S. DESCRIPTION I SERIAL. NUMBER 
NO. NUMBER 

I AfP/KI6/65 FUEL SUPPLY PUMP, COMPL ErE (ORDER 69332 D) TDCBM 501 TO 3210 
IA AFP /K 16NK 522 FUEL SUPPLY PUMP, COMPLETE TDCBM 321 1 Up 
IB PN 797 TAPPET SECURING PIN 

2 WBO 2174/ IX TAPPET \~RIST PIN 

3 WRL 2004/IX TAPPET ROLLER 

4 PVE 4§/IX TAPPET SHELL 

5 WSF 2197AIX TAPPET SPRING 

6 WBO 2140/2X SPINDLE (ORDER 69332 DJ TDCBM 501 TO 3210 

6 WBO 2140/2X SPINDLE (ORDER 62126 DY) TDCBM 3211 Up 

7 PVE 45!IX VAlVE, INLET AND OUTLET 

8 WSF 2196/4x VALVE SPRING 

9 WMR 2041/404x VALVE SPRING RETAINER SCREW GA0KET TDCBM 321 I UP 
10 WVU 2097/IX VALVE SPRING RETAINER SCREW 
II SC 7919A PLUNGER SPRING RETAINER SCREW WITH PLUG 
12 WMR 2041/2X PLUNGER SPRING RETAINER SCREI/ GASKET TDCBM 321 I Up 

13 WSF 2216A/IX' PLUNGER SPRING 
14 PKB 4S/IX PLUNGER (ORDER 69332 D) rDCBM 501 TO 3210 
14 PKB 4S/IX PLUNGER (ORDER 62126 DY) TDCBM 32 r J Up 

15 HG 7940A FUEL SUPPLY PUMP HOUSING, 
(PLUNGER AND SPI NOLE, COMPLETE!'jI(ORDER 69332 D) TDCBM 501 TO 3210 

ISA HG 796SA FUEL SUPPLY PUMP HOUSING, 
PLUNGER AND SPINDLE, COMPLETE TOCBM 321 I Up 

16 GA 76120 FUEL SUPPLY P»MP HOUSING GASKET 
FUEL SUPPLY PUMP REPLACEMENT PACKAGE 

(WILL WORK FOR 54360D,5436IDY,S436SD OR 5437OD) 
I (SEE "DETAILS Of ASSEMBLY" FOR LI ST Of THE PARTS)TDCBM 501 TO 3210 

Always glve PUMP SERIAL NUMBERS when ordering Parts. 

I 

I 

NO, 
REQ'O 

1 
I 
i 
I 
I 

I 
I 
1 
I 
2 

2 
2 

2 
I 

I I 
I 

I 
I 

I 

I 
I 

I 
I 



1 6 ? 3 2 ~ 

~ I I . /f 'I 

13 12 11 10 !J .~/ / / ! I , I \ f .,' ~ / I 
",\ (7ft , r-I.. /1 
I I I \ ~), 9 8 7 \ ~ I 
I I I J. A(~/ 'I \ • ~ I i' I 

I I ~il' /1' ~/QjJ j '~!Ii!~ j (,-1 '\ :' ~ 
;&g~ ~ ~~.! ~'~i\ - -=~ i..~~" ~ ~~ @ -

~ ii' ~. 

14 
I 
I 

27 28 

I 
I 

J 
~ 

~ 

~ 

17--f 

20--0 

20A~ 

21-<§} 

I I 

~Q f~~N~ 
, 

\ 

\'49 

o 
~ , 

,- 24 26 24 26 50 26 51 52 
I 11111/1 

/ , 1//'1/ 
I I I/J/ j 
I' f If. -' i ,~ l. 

~*~O~O~) ~) 

,/ 

53 

? ~ 1 'iT------'--- 36 

, .. ,.__----- 37 

\N'-;'{'~--- 38 
. I 

.... IIE! .'\ 
34 - E·· '--,!. ''''''''-. ~ __ 39] 

--""'If ~--::::"-::'--40 42A 

33 10 <0lT(CU~ ~-41 
';(1. '-- ------ 42 

32 ' _.A ';'-, 
43 44 45 46 47 

/ t I I I 
f I I , I 

29 30 31 
1 

I ~ ~ 1 r 
j~ IIDlllli @ tJ ~ 

I 
1 
1 

i: &1 t . 
t\-

~ .~~ ¥~f""""":?':' . ....r. ~d.:" : \ ~," O~.~. : 

r~ . ~~ 1 ' I 

54-- _____ ~---~3 \ I \ I ___ ~ 85 86 ~ ~ IIIllIIIl!{l ",U 67 

1i5//..rr- ~ ~ '. ~62 

\ 
\ 
\ 

68 

48 
1 
1 
1 
\ 
I 
J, 
~ 

~ 

"""© 

~~. \ 
~ 1 56 -69 7,0 7, / 

~
' / / 

.~ ~i: j I 
.. fO. -" ~ 72 73 74 

':'~~ ~) 
~B'B99A 

//i 
56----

1i8 

~ 
!l 

It 57/ ..... "., 

AMERICAN BOSCH FUEL INJECTION PUMP GOVERNOR -Engines TDCBM 501 to 3210 

Reference numbers only are shown in illustration, Use I H C part numhers in ortIering, 

U,"',"''''''''' ""~ in ,', ill~""'~, '" ,', """ Upon"" "" .. ,',"" w,,' ,,,",hc., 

e 

t1 
1----1 
I:%j 
Ul 
I:%j 
t'"'" 
I:%j 

Z 
(j) 
~ 

Z 
I:%j 

'" -<=" 

~; 
&5 
::::::III:I'z 

1"1 



I H C PART 
NUMBER 

54376 D 
61134 D 

54401 D 

54399 D 
54398 D 
54398 DX 

54405 D 
54404 D 
54402 DX 

54406 D 
54407 D 
54417 D 
58332 D 

54418 D 

54379 D 
54378 D 

58335 D 

54400 D 

54442 D 

54430 D 

54451 DA 
54278 D 

54529 D 
54528 DA 

54458 D --
54459 DX 

~3D 

I 

I 

I 

I I 

I 

I 

I 

REFo 
NO. 

1 
-.-

2 

3 
3 

4 

5 
6 

7 
8 

9 
10 

II 

12 

13 

j4 

15 

16 

17 
21 
18 

19 

20 
20A 
21 
22 

22A 
22B 

I 

MFR'S. 
NUM8ER 

PN 7921 
BN 791 
WI 7914 
WI 7913A 

PN 7918 
WI 7915A 

SH 796A 

Pl 799 
BB 791 
BK 799 
SC 57-7BL 

GE 792 
WA 796 
NT 793 

sc 63:/rBL 

WI 7912A 

LE 7933A 
SC 7931 
NT 4-5. 
SC 7929 
WA 22-10 

WA 2 1-5 
CA 792/1 

PL 7917 A 

PL 79& 
SP 7929 

- 95 -

DIESEL ENGINE 

DESCRIPTION SERIAL NUMBER 

AMERICAN BOSCH FUEL INJECTION PUMP GOVERNOR 

GOVERNOR, COMPLETE GVA 225/725A 10 TDCBM 501 TO 2456 I 
GOVERNOR, COMPLETE GVA 225/725AIOF TDCBM 2457 TO 3210 I 

GOVERNOR WEIGHT ROLLER PIN TDCBM 501 TO 3210 2 

GOVERNOR WEIGHT NEEDLE BEARING (TORRINGTON B-47) TDCBM 501 TO 3210 6 I 
GOVERNOR WEIGHT TDCBM 501 TO 3210 2 
GOVERNOR WEIGHT WiTH 3 BEARINGS, 54399 D 
AND PI N, 54401 D TDCBM 501 TO 3210 ? 

GOVERNOR WEIGHT P'N TDCBM 501 TO 3210 2 
GOVERNOR SHAFT AND SPIDER WI TH WEIGHTS, COMPLETE TDCBM 501 TO 3210 I 

GOVERNOR SHAFT WITH SPIDER TDCBM 501 TO 3210 I 

BEARING PLATE TDCBM 501 TO 3210 I 

BALL BEAR I NO, INNER (SKF 16101) TDCBM 501 TO 32 10 I 

BEARING BRIDGE TDCBM 501 TO 32 10 I 
SLOTTED SCREW, No.8 - 32 )( 7/16" N.C. 

(BEARING "PlATE) TDCBM 501 TO 3210 3 
DRIVEN GEAR TDeSM 501 TO 3210 I 

DR I V EN GEAR SECURING NUT LOCKIIASHER TDCSM 501 TO 32 10 I 

DRIVEN GEAR SECURING NUT TDCBM 501 TO 32 10 I 

I 

i 

SLOTTED SCRE\~ , 1/4 x I /2" N. C. 
(BEARING BRIDGE) . TDCBM 501 TO 3210 4 

GOVERNOR WEIGHT AND SHAFT, COMPLETE mCSH 501 TO 3210 I 

-

FULCRUM YOKE, COMPLETE TDCBM 501 TO 3210 I 

SMOKE LIMIT CAM SCREW TDCBM 501 TO 32 10 I 

HEX. NUT, No. 10 - 32 N.r. TDCBM 501 TO 3210 I 

FULCRUM YOKE PIVOT SCREW TDCBM 501 TO 3210 2 
FULCRUM YOKE PIVOT SCREW lOCKWASHER 

(SHAKEPROOF No. I I 18) TDCBM 501 TO 3210 2 

SMOKE LIMIT CAM SCREII LOCKWASHER TDCBM 501 TO 3210 I 

SMOKE LIMIT CAM IDCBM SOl TO 3210 I 

FOLLOWS REFERENCE No. 17· 
OPERATING LEVER SPRING HUB 54459 DX 

WITH SPRING, 54463 D TDCBM 501 TO 1 

OPERATING LEVER SPRING HUB I 

OPERATING LEVER SPRING I 

I .. 
" 

. , 
Always g1'7e PUMP SERIAL NUMBERS when oxde:n.n.g Pay~s . 



- 96- GENUINE 

~PARTS 
I 

~';= 
I H C PART REF. MFR·S. DESCRIPTION NO. \:) NUMBER NO. NUMB,ER SERIAL NUMBER REQ·D 
54388 0 23 SC 794A SL'EEVE, COMPLETE TOCBM 501 TO 3210 I 

" 

54393 0 24 BB 792 SLEEVE BEARING (TORRINGTON'B-1143) TOCBM 501 TO 3210 2 
54389 0 25 SV 793A SLEEVE, COMPLETE TDCBM 501 TO 3210 I 
54394 0 26 BB 793 SLEEVE THRUST BEARING (BANTAM U-747-Q) TDCBM 501 TO 3210 2 
55772 D 27 SP 7927/6 GOVERNOR SPRING, INNER / TDCBM 1345 TO 3210 I 
5451 ~ D 2~ SP 7926/1 GOVERNOR SPRING, OUTER TDCBM 1345 TO 3210 I 
54380 D 29 GU 798 GOVERNOR SPRING SEAT TDCBM 501 TO 3210 I 
54379 D 30 WA 796 SECURING NUT LOCKWASHER TDCBM 501 TO 3210 I 
54378 D 31 NT 793 SPRING SEAT SECURING NUT TDCBM 501 TO 3210 I 

54433 DB 32 GA 7985 GOVERNOR END COVER GASKET TDCBM 501 TO 3210 I 
54431 D 33 cv 7924A GOVERNO~ END COVER, COMPLETE TDCBM 501 TO 3210 I 
58333 D < 34 sc 57-IOBL SLOTTED SCREW No. 8 - 32 x 5/8" N.C. 

(STOP PLATE BRIDGE) TDCBM 501 TO 3210 2 

l/-

60740 D 35 cv 76126A BREATHER, COMPLETE TDCBM 2457 TO 3210 I 
54421 D 36 sc 7928 INSPECTION COVER FASTENTNG SCREW TDCBM 501 TO 3210 4 
54419 DA 37 cv 7920 INSPECTION COVER (ORDER 60741 D) TDCBM 501 TO 2456 I 

60741 D 37 cv 7977 INSPECTION COVER (WILL WORK FOR 54419 DA) TDCBM 2457 TO 3210 I 
54420 DA 3~ GA 7986 INSPECT I'ON COVER GASKET TDCBM 501 TO 3210 I 

54421:) 0 39 BK 797 'STOP PLATE BRIDGE TDCBM 501 TO 3210 I 

55428 DA 40 WA 1155 STOP PLATE SCREW WASHER 3 
54424 ox 41 PL 7915A STOP PLATE WITH PIN AND SCREW (5% REGULATION) 1 

42 NT 8- 8 HEX JAM NUT, 1/4" N.F. 2 

57167 0 41 PL 7927A STOP PLATE WITH PIN AND SCREW 
(1:)-1/2% REGULATION) TDCBM 1345 TO 3210 I 

42 NT ~-~ HEX JAM NUT, 1/4" N.F. 2 

54427 0 42A PL 7916A STOP PLATE BRIDGE, COMPLETE (5% REGULAT ION) I 

57169 D 42A PL 7928A STOP PLATE BRIDGE, COMPLETE I 
(8-1/2 % REGULATION) TOCBM 1345 ,TO 3210 I 

54422 DAX 43 SP 7946A BUMPER SPRING WITH BUTTON TDCBM 501 TO 3210 I =& 
54521 D 44 sc 7940 BUMPER SPRING SCREW TOCBM 501 TO 3210 I 

.. 



- 97- GENUINE 

DIESEL ENGINE ~PARTS 
I H C PART REF. MFR'S. DESCRIPTION I NO. 

NUMBER NO. NUMBER SERIAL NUMBER REQ'D 

54522 D 45 NT 798 BUMPER SPRING LOCKNUT TDCBM 501 TO 3210 I 
54524 D 46 GA 7965 ,BU'MPER 'SPR I NG CAP GASKET TDCBM 501 TO 3210 I 

54523 D 47 CP 793 BUMPER SPRING CAP TDCBM 501 TO 3210 I 
54477 D 48 sc 7927 END CAP SECURING SCREW TDCBM 501 TO 3210 4 

54383 D 49 SR 795 INNER SPRING SPACER TOCBM 501 TO 3210 2 
54~95 D 50 RG 792 ISLEEVE SLIDING RING TDCBM 501 TO 3210 I 
54396 D 51 NT 794 SLEEVE NUT TDCBM 501 TO 3210 I 

54397 D 52 WA 797 SLEEVE WASHER TDCBM 501 TO 3210 I 
54382 D 53 SR 796 OUTER SPRING SPACER, .020" TDCBM 501 TO 3210 X 
54434 D 54 PK 795 OPERATING LEVER SHAFT OIL SEAL I 
55350 D 55 sc 1108 GOVERNOR END COVER SCREW TDCBM 501 TO 3210 6 

54470 D 56 sc 7934 STOP FLANGE COVER SCREW TDCBM 501 TO 3210 3 
71 WA 6-4 LOCKWASHER, No. 8 (LIGHT) 2 

54469 D 57 CV 7922 STOP PLANGE COVER TSCBM 501 TO 3210 I 

58334 D 58 SC 61-8BL F.LAT HEAD SCREW; No. 12-24 x 1/2" N.C. 
(STOP FLANGE) TDCBM 501 TO 3210 3 

54472 D 59 FL 798 STOP FLANGE TDCBM 501 TO 3210 I 
54462 D 60 sc 7930 OPERATING LEVER SPRING HUB SET SCREW TDCBM 501 TO 3210 I 

54473 D 61 sc 7938 STOP ADJUSTMENT SCREW TDCBM 501 TO 3210 2 

54474 D 62 NT 796 STOP ADJUSTMENT SCREW LOCKNUT TDCBM 501 TO 3210 2 

54435 D 63 BG 793 OPERATING LEVER SHAFT BUSHI NG 2 

54441 D 64 PG 797 CLOSING PLUG I 
I 

... 

54478 DB 65 GA 7987 END CAP GASKET TDCBM 501 TO 3210 I 

54476 DA 66 BB 7']3 END CAP BALL BEARING (N.D. 7038) TDCBM 501 TO 3210 I 

54475 DAX 67 CP 791A END CAP WITH BEARING, 54476 DA TDCBM 501 TO 3210 1 

54475 DA 68 CP 792 END CAP TDCBM 501 TO 3210 I 

I 

54454 DX 69 SH 7910A OPERATING LEVER SHAFT WITH STOP AND RIVET TDCBM 501 To'3210 1 

54471 D 70 CV 7921 COVER PLATE, FOR STOP FLANGE TDCBM 500 TO 3210 I' 

71 FOLLOWS REFERENCE No.· 56 

544'j( DAX 72 LE 7935A OPERATING LEVER WITH SCREW, 55360 D AND 
1/4" LOCKWASHER TDCBM 501 TO 3210 1 

55360 D 74 sc 1109 OPERATING LEVER S~REW TDCBM 501 TO 3210 1 

73 WA-5-8 LOCKWASHER,. 1/4" I 

40329 DA SC 150-2CA NAME PLATE DRIVE RIVET 2 

54440 D NP 7631 NAME PLATE TDCBM 501 TO 3210 I 

60745 D GOVERNOR DRAIN TEE TDCBM 2457 TO 321 0 1 

I 

I 
I 

. Always give PUMP SERIAL NUMBERS when ordering- Parts. X - As REQUIRED. 



00 
+ ~ 
I \ 
\ \ 
\ \ 

7 8 

2 1 4A 
3 " I \ ,,<~t 1 

,@~@~ 
4, ....... -.""'. '. Ii iiiiIl --." \.".' 5-- \ 

@j@ .~ 

LQfI --, /~i 'l2,8~~ 
\ \ , J/ 

49----::ttl , T f---~:: 
48---- @ 0 <0 @ 0 ~ 

@ @ @ @ @ ~--52 
~ 

~ o· - lilli" I _--53 

~ " " '/_--54 

44----~ @ . ~_~ "\;\, \ ! /~ ~ J,.~J , \ \ 1. 14 " r.o..-.©A 31 
101112 /, I 

4A4 ..J.., 

i '::~~~"°t-'~~::}56A 
----- ~. ill ---"43 43 ~/©@ 

42-----

41--@O""""'" 

40-_.M_'"" 

~~t.-~~=:: 

15 16 
\ \ 

~b 
Q;amJ g 

ao-o 
~@ 

19 
\ 
\ 
\ 
\ 

26-----!P @ 
25---
24----~ 
23_......,..., 
22--0 
21'@ 

20,_ 

I 
I 

32 
I , , 

imml 
20A -

78A~-_---78 
78B" ,..77 

-~/( 

l < ~"76 
'IG" • =1 ---16 
~ '--74 

71 __ ~}69A .... ----73 

72---"!:I 

39------

, 38A 
i \ 

33 34 35 36 37 \ 38 
\ '. ' \ \ 

~ ~'~'~\) 
79-p'D 
80/ 

81 /~-. "" 

82:-=:~ ~ 
::~-------- . 

, 
96 

@O~ 
@O -c 
@ 0 emmmt 
@ 0 ammnmt 
@O_ 
@ 0 ~ 

fl,P ~ 
./ / , 

41 40 85 

";:::-~":~ ---59 

---88 

O. 0-----87 

l Jr-----86 

AMERICAN BOSCH FUEL INJECT.ION PUMP GOVERNOR - Engines TDCBM 3211 up 

Reference numbers 0111y are shown il1 illustratiol1. Use I H C part !lumbers ill ordering. 

U •• ,"'''''''' 1"'''' in ," ill,,,,,,,,,,,, '" ,., .. rJ~"''''din' ""'" ,"'~, wi,h m,,,,,,",,, 

'"'''''''''' 

65 66 67 68 
/ / " I I I I I 

&~! 
O~,I 

I 

o-ai 
O~ 

, f' 
94 95 94 

8 • .588-A 

e 

t1 
1-4 
I:%j 
en 
I:%j 
I:'""" 
I:%j 

Z 
G) 
1-4 

Z 
I:%j 

\.0 
CD 

~; 
z25: 
~Z 
~1W1 



H C PART 
NUMBER 

62190 D 

62220 D 

62220 D 
64189 D 

62219 D 

64190 D 
62218 D 
62218 D 
64191 D 

62217 DX 

64192 D 

62224 D 
62223 D 
62222 D 
62225 DX 
62221 D 

62227 D 
62228 D 

62214 D 
62205 D 

527115 V 

62213 D 

64193 D 

62229 DX 

62237 DX 

62242 D 

527~5 V 

62271 D 
62270 D 
62249 D 

62247 D 

62246 DX 

2 

2 

2 

3 
1 

3 
4 
4 

4A 

5 

5 

7 
8 

9 
I() 

II 

12 
13 

14 
15 
16 

18 

Itl 

19 

20 

20A 
21 
22 

23 
24 

25 
26 
27 
30 
28 

- 99- GENUINE 

DIESEL ENGINE G]DPARTS 
MFR·S. 

NUMBER 
DESCRIPTION SERIAL NUMBER 

AMERICAN BOSCH FUEL INJECTION PUMP GOVERNOR 

GOVERNOR, COMPLETE, GVA 225/700PK 202 TDCBM 3211 UP I 

WA 1134 GOVERNO.R WE I GHT WA SHER-BuSH I NG S I DE 
(5% REGULA TI ON) TDCBM 321 1 Up 4 

WA 1134 IGOVERNOR WEIGHT WASHER (11% REGULATION) TDCBM 321 1 UP 8 
WA 1109 GOVERNOR WEIGHT WASHER NEEDLE BEARING SIDE 

(5% REGULATION) TDCBM 3211 Up 4 
PN 7950 GOVERNOR WEIGHT PIN (11% REGULATION) TDCBM 32 1 1 UP 2 

PN2-20CA COTTER PI N, 1/16 X 5/8" (CAMIUM PLATED) 4 
PN 7940 GOVERNOR WEIGHT PIN (5% REGULATION) TDCBM 321 1 Up 2 
8G 7918 GOVERNOR WEIGHT BUSHING (11% REGULATION) TDCBM 32 1 1 UP 4 

8G 7918 GOVERNOR WEIGHT BUSHING (5% REGULATION) TDCBM 3211 Up 2 

BN 793 GOVERNOR WEIGHT NEEDLE BEARING (5% REGULATION) 
(TORRINGTON B-59-X) TDCBM 3211 UP 2 

WT 7926A GOVERNOR WEIGHT 'WITH 2 BUSHINGS 62218 D 
(II %'REGULATION) TDCBM 3211 UP 2 

WT 7927A GOVERNOR WEIGHT WITH BUSHING, 62218 D AND BEARING, 64191 D 
(5% REGULATION) TDCBM 321 1 Up 2 

NT 7923 GOVERNOR DRIVEN GEAR NUT TDCBF1 3211 UP 1 
WA 7919 GOVERNOR DRIVEN GEAR LOCKWASHER TDCBM 3211 UP I 
GE 7920 GOVERNOR DRIVEN GEAR TDCBM 3211 UP I 
PL 7940 BEARING SUPPORT PLATE WITH CAGE TDCBM 3211 UP I 
BB 7911 GOVERNOR WEIGHT SHAFT BEARING (DR I VE END) 

(N.D. 3203 B) TDCBM 321 1 Up I 

PC 799 GOVERNOR SHAFT PLUNGER OILER TDCBM 3211 UP I 
SP 7954 GOVERNOR SHAFT PLUNGER OILER SPRING TDCBM 321 1 UP 1 

SH 792tlA GOVERNOR WEIGHT SHAFT ANO SPIDER' TDCBM 3211 Up I 
sc 1110-1 BEARING SUPPORT PLATE BOLT TDCBM 3211 IJp 4 
WA 22-8cA BEARING SUPPORT PLATE BOLT LOCKWASHER 

(SHAKEPROOF No. 1214)(SAME AS 40753 D) TDCBM 3211 Up 4 
-

SH 7924A GOVERNOR WEIGHT AND SHAFT, COMPLETE 1 
(11% REGULATING) TDCBM 3211 Up 

SH 7933A GOVERNOR WEIGHT AND SHAFT, COMPLETE 
(5% REGULATION) TDCBM 3211 Up 1 

SV 7910A SLEEVE WITH BUSHING AND THRUST BEARING TDCBM 321 I Up 1 

FULCRUM LEVER WITH 2 PINS, 62242 D) TDCBM 321 I Up I 

RI-6-22 RIVET, 3/16 X 11/16" FLAT HEAD 1 

PN 7931 FULCRUM LEVER PIVOT PIN TDCBM 321 1 UP 2 

NT8-&A J HEX. JAM NUT, 1/4" N.F. (CADMI UM PLATED) 1 

WA 22-&A SMOKE LIMIT CAM SCREW LOCKWASHER 
(SHA KEPROOF No. 1214)(SAME As 40753 D) TDCBM 3211 UP 1 

sc 1136 SMOKE LIMIT CAM SiREW (FULCRUM LEVER) TDCBM 3211 UP 1 

CA 793 SMOKE LIMIT CAM TDCBM 3~11 Up I 

WA 1156 CONTROL ROD LINK PIN WASHER TDCBM 3211 Up 2 

FOLLOWS - REFERENCE NUMBER 31 

PN 7935 CONTROL ROD LINKAGE PIN TDCBM 3211 UP 1 
NT 4-8cA HEX. t-/UT ~ 1/4" N.F. (CADMIUM PLATED) I 

LK 796 CONTROL ROD LINK TDCBM 3211 UP I 1 I 
WA 22-8cA I CONTROL ROD 1I NKAGE PI N LOCKWASHER 

(SHAKEPROOF No. 1214)(SAME As 40753 D) ·TDCBM 3211 Up 

FOLLOWS - REFERENCE NUMBER 27 

Always give PUMP SERIAL NUMBERS when ordering Parts. 



-100- GENUINE 
DIESEL ENGINE G]DPARTS 

AlwilYS give PUMP SERIAL NUMBERS when ordering Parts. 



-101 - GENUINE 

DIESEL ENGINE ~PAR'S , , , 

I He PART REF. MFR·S. 
DESCRIPTION NO. 

NUMBER NO. NUMBER SERIAL NUMBER REQ'O 

52745 V 66 WA 22-8cA SPR I NG RETAINER END CAP BOLT LOCKWASHER 
(SHAKEPROOF No. 1214)(SAME As 40753 D) TDCBM 3211 UP I 

62204 D 67 sc 1110 SPR I NG RETA I NER END CAP BOLT, UPPER TDCBM 3211 UP 2 
62205 D 68 SC 1110-1 SPRING RETAINER ~ND CAP BOLT, LOWER TDCBM 3211 Up 2 

62263 DX 69A LE 7957A OPERATING LEVER WI TH BOLT, 62264 D AND NUT, 
62265 D TDCBM 3211 Up I 

62264 D 70 SC 7961 OPERATING LEVER BOLT TDCBM 3211 Up I 
~65D 71 NT 7919 OPERATING LEVER BOLT NUT TDCBM 3211 Up I 

72 PN 2-20CA COTTER PIN, 1/16 X 5/8" I 
54462 D 73 sc 7930 SPRING PLATE SET SCREW TDCBM 3211 UP " I 
62255 DX 74 SH 7921A OPERATING LEVER SHAFT WITH STOP AND PI N TDCBM 3211 Up I 

62243 DA 75 BK 7913C FULCRUM LEVER BRACKET TDCBM 3211 Up I 
76 PN 2-20CA COTTER PIN, 1/16 X 5/8" (I Us ED FOR 64161 ) 2 

62245 D 77 PN 7928 FULCRUM LEVER BRACKET PIN (ORDER 64161ID) TDCBM 32 I I UP 2 
64161 D 77 PN 7951 FULCRUM LEVER BRACKET PIN (WILL WORK FOR 62245 D)TDCBM 3211 Up I 
62259 D 78 PL 7925A OPE RAT I NG SHAFT SPRING PLATE 62250 DX WI TH SPRING, 

62253 D TDCBM 3211 Up I 
62253 D 78A SP 7949 OPERATING SHAFT SPRING TDCBM 3211 Up I 
62250 DX 78B PL 7923A OPE RAT I NG SHAFT SPR I NG PLATE AND HUB TDCBM 3211 Up I 

62641 D 79 SR 7914/1 OUTER SPRING SPACER, .020" TDCBM 3211 UP X 

62637 D 80 SR 799/1 INNER SPRING SPACER, .020" TDCBM 3211 UP X 

62638 D 81 SR 799/2 INNER SPRING SPACER, .042" TDCBM 3211 UP X 
62642 D 82 SR 7914/2 OUTER SPRING SPACER, .042" TDCBM 3211 UP X 

62639 D 83 SR 799/3 INNER SPRING, .058" TDCBM 3211 UP X 

62640 0 83 SR 799/4 INNER Sp"Ri NG SPACER, .083" TOCBM 3211 UP X 

62643 0 84 SR 7914/3 OurER SPRING SPACER, .058" TOCBM 3211 UP X 
62644 0 84 SR 7914/4 OUTER SPRING SPACER, .083" TDCBM 3211 UP X 

62205 0 85 SC 1110-1 GOVERNOR END COVER BOLT, LONG (PLAIN) TOCBM 3211 UP 7 

62262"0 86 SC 7950-1 OPERATING LEVER STOP COVER LOWER BOLT TDCBM 3211 UP :1. 
67980 H 87 WA 22-6CA OPERATING LEVER STOP COVER LOCKWASHER 

(SHAKEPROOF No. 1212) TOCBM 3211 UP 3 
62261 0 88 cv 7946 OPERA~ING LEVER STOP COVER, LOW.ER TOCBM 3211 UP I 

62254 0 89 cv 7945 OPERATING LEVER STOP COVER, UPPER TDCBM 3211 UP I 
62260 0 90 sc 7950 OPERATING LEVER STOP COVER UPPER BOLT TOCBM 3211 UP I 

~I FOLLOWS REFERENCE No. 38 

92 FOLLOWS REFERENCE No. 38 

l)e203 0 93 GA 7978 GOVERNOR END COVER GASKET TOCBM 321 I UP I 

54435 0 94 BG 793 OPERATING LEVER SHAFT BUSHING 2 

54434 0 95 PL 795 OPERATING LEVER SHAFT OIL SEAL I 

54441 0 96 PG 797 CLOSING PLUG (FOR OPERATING SHAFT 
HOLE ~N END COVER) TOCBM 321 1 UP 1 

40329 OA SC 150-2CA NAME PLATE DRIVE RIVET 2 

62215 0 SH 7932 GOVERNOR WEIGHT SHAFT (ORDER 62214" DREF 14) TOCBM 3211 UP I 
62216 OX HP 7910A GOVERNOR SPIDER WITH PINS (ORDER 62214 0 REF. 14) TOCBM 3211 UP I 

62236 0 LE 7946A FULCRUM LEVER WITH BRACKET)~OMPLETE (11% REGULATION) 
(ORDER 6923tl 0) I 

64194 0 LE 7970A FULCRUM LEVER WITH BRACKET, COMPLETE 
(5% REGULATION)(ORDER 69238 D) I 

69238 0 LE 7987A FULCRUM LEVER WITH BRACKET, COMPLETE 
(WILL WORK FOR 62236DOR 64194 0)" I 

Always give PUMP SERIAL NUMBERS when ordenng Parts. X - As REQUIRED. 



-102.-

DIESEL ENGINE 

32 

2 
/ I , I 

I 
\ 

0 00 
I 

I 

I I I 

/~t~~ 
I \ 

14 15 

B-BOS_A 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

PRIMARY PUMP 

65309 D-I I FUEL INJECTION PUMP, COMPLETE I 

CAP SCREW, 3/8 X 1-1/2" N.C. HEX HEAD I 

CAP SCREW, 3/iJ X 2-1/2" N.C. HEX HEAD I 

LOCKWASHER, 3/8" 2 

-- ----

I 7/E'~ 
59729 D I PR I MARY PUMP Hous I NG GAS.KET I ~., 
59746 DB 2 PRIMARY PUMP BEARING CAGE GASKET I 

59736 D 3 PRIMARY PUMP SHAFT COUPL I NG I I 

Always give PUMP NUMBER and SERIAL NUMBERS when ordering Parts. 



PART REF. 
NUMBER NO. 

61927 D 4 

59733 DAYA 5 

59733 DX 5 

59733 DAX 5 

59740 D 6 
59739 D 7 
59738 D 8 

59737 D 9 

59609 D II 

59730 D 12 
64060 D 13 

59743 D 14 

59750D 15 
59742 DX 16 

59744 D 17 
64871 D 17 

8974 DXA 18 

59741 D 19 
59741 DA 19 

59751 D 20 

59661 DX 21 
-

59749 D 22 

67918 D 22 

66108 DB 23 

59732 D 24 
64570 D 24 

59731 D 25 
68389 D 25 

9708 D 25 

65210 D 26 

59735 D 27 

67922 D 28 

67923 D 29 
67924 D 30 

67919 D 31 

68388 D 32 
66002 D 33 

-103 - GENUINE 

~PARTS 
I 

I I 
DESCRIPTION SERIAL NUMBER 

NO. 
REQ'O 

DIESEL ENGINE 

PRIMARY PUMP SHAFT COUPLING RIVET I 

PRIMARY PUMP SHAFT, COMPLETE 

(Will WORK FOR 59733 DX AND 59741 D) PUMPS 501 TO 574 I 

PRIMARY PUMP SHAFT WITH COUPLING 59736 D AND RIVET 61927 D 

(ORDER 59733 DAYA) PUMPS 501 TO 574 I 

PRIMARY PUMP SHAFT WITH COUPLING, 59736 D AND RIVET 61927 D PUMPS 575 Up ! 

PRIMARY PUMP PACKING SPRING NUT I 

PRIMARY PUMP PACKING SPRING 2 

PR I MARY PUMP PACKING GLAND 2 

PRIMARY PUMP PACKING 2 

PRIMARY PUMP BEARING CAGE DOWEL 2 

PRIMARY PUMP BUSHING 4 
PRIMARY PUMP SHA FT KEY 2 

SCAVENGING PUMP DRIVE GEAR I 

PRIMARY PUMP PACKING RETAINER I 
PRIMARY PUMP IDLER GEAR WITH BUSHING, 59730 D 2 

PRIMARY PUMP SCAVENGING GEAR GASKET ( .006") x 
PRIMARY PUMP SCAVENGING GEAR GASKET ( .004") x 

PRIMARY PUMP HOUSING, COMPlE.TE I 
MACHI NE SCREW, No.8 - 32 X 3/8" FllllSTER HEAD (GRANoDIZE) 3 

PRIMARY PUMP PRESSURE GEAR (ORDER 59733 DAYA - REF. No.5) PUMPS 501 TO 574 I 
PRIMARY PUMP PRESSURE GEAR PUMPS 575 UP I 

PRIMARY PUMP IDLER GEAR SHAFT I 

PRIMARY PUMP By-pASS VALVE 
(NOT SERVICED SEPARATELY - ORDER 8974 DXA, REF. No. 18) I 

PRIMARY PUMP BY-PASS VALVE SPRING· PUMPS 501 TO 2002 I 

PRIMARY PUMP BY-PASS VALVE SPRING PUMPS 2003 UP I 

PRIMARY PUMP UN IT, COMPLETE I 

PRIMARY PUMP HOUSING COVER GASKET ( .006") x 

PRIMARY PUMP HOUSING COVER GASKET (.OO~") X 

PRIMARY PUMP HOUSING COVER (ORDER 68389 D) PUMPS 501 TO 3456 I 

PRIMARY PUMP HOUSING COVER, COMPLETE (Will WORK FOR 59731 D) PUMPS 501 TO 3456 I 

PRIMARY PUMP HOUSING COVER PUMPS 3457 UP I 

PRIMARY PUMP SHAFT SNAP RING PUMPS 575 UP I 

PRIMARY PUMP. SHAFT PIN PUMPS 501 TO 574 I 

PRIMARY PUMP FilTER, COMPLETE I 

PRIMARY PUMP FilTER BODY I 

PRIMARY PUMP FilTER SCREEN I 

PRIMARY PUMP FilTER GASKET I 

PRIMAWI' PUMP HOUSING COVER SCREW PUMPS 3457 Up 4 

PRIMARY PUMP SCREW PUMPS 3457 Up 2 

X As RE~IRED 
Always give PUMP NUMBER and SERIAL NUMBERS when ordering Parts. 

-



-104 -

DIESEL ENGINE 
31 

GENUINE 

~PAR'S 

_36 

~- 3637 
,,' / 

/. 

38 

32----- ~ 

. 4.--_~ 
3--- __ _ 

~rg 
1/ 

9 10 
I i 

~'//"11 
~¥-----12 

'\-\' __ -13 ,17 

~, 

I 
, I 
, I 
1 1 
I \ 

19 29 

2liA 26 26 27 
~~ 1/./ 

~~~/ ~' 
. 3O~ 

/b-18 

.)i'~ 
( f I 

I \ . / " I 

\ \ I I I' • 
41 42 4~ 44 46 J 

~----------------------r~----~----------------

l--,~, " 
, " 

'47 '48 8-578-A 

GOVERNOR SPRING, TORQUE CONTROL, PUMP HOUSING COVER AND OIL FILTER 
Reference numbers only are shown in illustratIon. Use I H C part· numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 
. .. 

() 



o PART 
UMBER 

61951 D 

61939 D 
61943 D 
65400 D 

59784 D 
59784 DA 
65066 D 

61947 DXA 
59781 D 
65870 D 

61939 D 
61943 D 
61946 D 

59772 D 
61939 D 
61939 D 
59782 DX 

59767 D 

59793 D 
64060 D 

59727 D 

-105-

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

GOVERNOR SPRING, TORQUE CONTROL, PUMP HOUSING COVER AND OIL FILLER 

I TORQUE SPRING SEAT SCREW I 

LOCKWASHER, .190 X 1/16 x 3/64" I 

2 TORQUE CONTROL LEVER PICKUP NUT I 

2A TORQUE CONTROL-LIMITING SCREW I 

3 TORQUE SPRING ARM, 59784 DA AND SEAT, 61947 DXA 
(WI LL WORK FOR 59784 D) PUMPS 501 -TO 712 I 

3 TORQUE SPRING ARM, COMPLETE (ORDER 65400 D) PUMPS 501 TO 712 I 

3 TORQUE SPRING ARM PUMPS 713 Up I 

4 TORQUE SPRING PIN I 

COTTER PI N, 1/16 x 3/8" I 

5 TORQUE SPRING SEAT I 

6 TORQUE SPR I NG (.010" THICK) 3 
6 TORQUE SPRING "020" THICK) 2 

7 TORQUE SPRING ARM STOP NUT I 

7A TORQUE SPRING ARM STOP I 

8 TORQUE SPRING ARM STOP HOLDER I 

MACHINE SCREW, No. 10 - 32 x 1/2" ROUND HEAD 
(2 USED 501 TO 1471) PUMPS 1472 Up I 

SLOTTED SCREW, No. 10 - 32> x 7/8" ROUND HE AD PUMPS 1472 Up I 

49 LOCKWASHER, 3/16" 2 

9 TORQUE CONTROL LEVER STOP I 

10 TORQUE CONTROL LEVER STOP NUT I 

II TORQUE SPRING SHOE SCREW NUT I 

12 TORQUE SPRING SHOE AND SCREW I 

13 TORQUE CONTROL LEVER I 

14 TORQUE CONTROL LEVER SPACER 2 

15 T'ORQUE CONTROL LEVER KEY 1 

16 GOVERNOR ARM PIN SNAP RING I 

Always give PUMP NUMBER and SERIAL NUMBERS when ordermg Parts. 



-106 - GENUINE 
DIESEL ENGINE ~PARTS 

PART REF. 

I DESCRIPTION I SERIAL NUMBER 
NO. L NUMBER NO. REO'O 

61941 D 17 GOVERNOR SPRING P,N I 

59727 D 18 GOVERNOR SPRING LEVER ARM SNAP RING I 

59763 D 19 GOVERNOR FORK SHAFT NUT 1 

59701 D 23 PUMP HOUSING SIDE COVER GASKET 1 

8972 D 24 PUMP HOUSING SIDE COVER 1 

59702 D 25 PUMP Hous I NG S I DE COVER SCREW 5 
61925 D 25A PUMP HOUSING SI DE COVER SCREW LOCKWASHER 5 
61925 D 26 PUMP HOUSING 51 DE SEAL SCREW lOCKWASHER I 

59703 D 27 PUMP HOUSING SIDE SEAL SCREW I 

59708 D 28 PUMP HOUSING 01 L LEVEL COCK (WEATHERHEAD COMPANY No. 135) I ~.)-59708 D 29 PUMP HOUSING Oil DRAIN COCK (WEATHERHEAD COMPANY No. 135) I 

61921 D 30 PUMP HOUSING COVER SEAL 1 

37323 D 31 BREATHER TUBE ELBOW 1 

37323 DX 31 BREATHER TUBo ELBOW WITH CONNECTOR NUT, 37165 D 1 

8971 DA 32 PUMP HOUSING COVER 1 

CAP SCREW, 1/4 X 1-3/8" N.C. I 

LOCKWASHER, 1/4" 1 

59694 D 33 PUMP HOUSING COVER GASKET 1 

61923 DX 34 PUMP HOUSING OIL FILLER CAP WI TH GASKET, 61924 D I 

61924 D 35 PUMP HOUSING OIL FILLER CAP ,GASKET 1 

9412 D 36 PUMP HOUSI NG 01 L FILL ER NECK 1 

59707 D 37 PUMP HOUSING COVER SCREW 1 

LOCKWASHER, 1/4" 1 

64044 D 38 PUMP HOUSING OIL FILLER NECK GASKET 1 

45775 D 39 'GOVERNOR FORK SHAFT NEEDLE BEARING (TORRINGTON B-88) 1 

t?)'~ 

Always give PUMP NUMBER e-T\d SERIAL NUMBERS when olrdenng Parts. 



-107- GENUINE 

e··············· <~ ", 

~PARTS DIESEL ENGINE 
PART REF. 

I NO. 
~UMBER NO. 

DESCRIPTION SERIAL NUMBER 
REQ'D 

59791 D 40 GOVERNOR SPRING EYE I 

67208 D 41 GOVERNOR SPRING, INNER I 
---

59755 D 42 GOVERNOR SPRING ADAPTER 1 

59757 D 43 GOVERNOR SPRING SPACER, 1/8;' X 

59758 D 43 GOVERNOR SPRING SPACER 1/16" x 

67233 D 43 GOVERNOR SPRING SPACER, 3/32" x 
67234 D 43 GOVERNOR SPR I NG SPACER, 1/4" x 

67235 D 43 GOVERNOR SPRING SPACER, 3/8" x 

59752 DA 44 GOVERNOR SPRING, OUTER I 

59756 D 45 GOVERNOR SPR I NG ADAPTER SLEEVE I 

" 

67389 D 46 GOVERNOR SPRING, COMPL ET E I 

---

67393 D 47 BUMPER SPRING, LIGHT (,023" TH I CK) PUMPS 1472 Up x 

68380 D ,47 BUMPER SPRING, HEAVY (.036" TH I CK) PUMPS 1472 UP x 

.67394 DA 4.8 BUMPER SPRING STOP PUMPS 1472 UP I 

49 LOCKWASHER FOLLOWS REF, No.8 

24790 D 49 TORQUE SPRING ARM STOP HOLDER SCREW WASHER (SHAKEPROOF No, 1210) 

(ORDER 3/16" STANDARD LOCKWASHER) 2 

37165 D CONNECTOR NUT 1 

Always give PUMP NUMBER and SERIAL NUMBERS when ordermg Parts, X As REQU I REO 



·4-~ 
1-----0 
2---~ 

3----1 

6-__ 

l~." ~ ----
\ , 
9 ~ 

7:~ 
. 12----4 4 

26 26 27 
I • I' : 1:' 
~ ~! 

17 

28 

-108 -

DIESEL ENGINE 

1-" 
~_-19 

[J--20 

I /'tt 
I I , 
I I , 
I I \ 

30 31 32 

, , 
I , , 
I , 33 

-~ 9 
, I / 

\ \ : // 
\ \v" 

34 36 

PLUNGER AND GOVERNOR 

Refe-rence numbers only are shown in illustration. Use I H C part numbers in ordering. 

GENUINE 

@PARTS 

8-577·10. 

Unnumbe-red parts in the illustrations are the same as corresponding parts shown with llumbe-rs. 



PART 
NUMBER 

59665 D 

59664 D 

59663 D 

59626 D 

64679 D 

61926 DX 

61926 DAY 

61926 DAX 

59650 DA 

66392 D 

59645 D 

59646 D 

59638 D 

59642 0 

59640 D 

59620 DX 

59631 D 

59625 D 

59624 D 

59623 D 

59633 D 

59634 D 

59635 D 

59652 D 

59674 D 

67917 D 

59681 D 

59682 0 

59684 D 

59683 D 

59685 D 

59679 D 

59677 DX 

4167 T 

59678 D 

7699 TM 

17063 D 

59693 ox 
59686 DX 

59690 DAX 

52745 D 

59691 DX 

59680 D 

50941 V 

59686 D 

59689 D 

59688 D 

59687 D 

59604 D 

66110 D 

REF. 
NC. 

-109 -

DIESEL ENGINE 

DESCRIPTION SERIAL NUMBER. 

DISTRIBUTOR VALVE BLOCK, FUEL RETURN PIPE AND HIGH PRESSURE PIPE 
(Plunger to Distributor) 

1 FUEL RETURN CHECK SPRING LOCK 

2 FUEL RETURN CHECK SPRING SEAT 

3 FUEL RETURN CHECK SPRING 

4 PLUNGER BUSHING RETAINER LOCK (ORDER 61926 DAY) PUfo.-1PS 501 TO 1119 
4 PLUNGER BUSHING CLAMP LOCK PUMPS 1120 Up 

5 PLUNGER BUSHING CLAMP, COMPLETE (ORDER 61926 DAY) PUMPS 501 TO 1119 
5 PLUNGER BUSHING CLAMP 61926 DA~ ,AND lOCK, 64679 D 

(WILL WORK FOR 59626 D AND 61926 DX) PUMPS 501 TO 1119 
5 PLUNGER BUSHING CLAMP WITH FUEL RETURN CHECK AND SEAT PUMPS 1120 UP 

6 FUEL FILTER ELEMENT 

7 CHECK AND REVERSE CHECK VALVE BLOCK 

8 REVERSE CHECK VALVE SCREW 

9 REVERSE CHECK VALVE SCREW WASHER 

10 CHECK VALVE SPRING 

II REVERSE CHECK VALVE SPRING 

12 CHECK VALVE BLOCK CLAMP SCREW 

13 PLUNGER WITH BUSHING AND BUSHING DAM " 

14 PLUNGER CONT ROL GEAR 

15 PLUNGER BUSH I NG RETAINER 

16 PLUNGER BUSHI NG SCREW GASKET 

17 PLUNGER BUSHI NG SCREW 

18 PLUNGER SPRING " 

19 PLUNGER SPRING SEAT 

20 PLUNGER T APPEl' 

21 PLUNGER BUSHING CLAMP SEAL 

22 CAMSHAFT GEAR (ORDER 67917 D) 

23 CAMSHAFT GEAR AND GOVERNOR SHAFT PINION {MATCHED IN PAIRS) 

(WI L'L WORK FOR 59674 D, AND 59681 0) 

24 GOVERNOR SHAFT PINION (ORDER 67917 D) 

25 GOVERNOR SHAFT t~vT " 

26 GOVERNOR SHAFT ECCENTRIC WASHER 

27 GOVERNOR SHAFT ECCENTRIC BEARING 

28 GOVERNOR SHAFT ECCENTRIC WASHER PIN 

29 GOVERNOR SHAFT SNAP RING, LARGE 

30 GOVERNOR SHA FT, COMPL ETE 

31 GOVERNOR bHAFT KEY (WOODRUFF No. 3 - 1/8 X 1/2") 
32 GOVER NOR SHAFT SNAP RING, SMALL 

33 GOVERNOR SHAFT KEY (WOODRUFF No. 5 - 1/8 X 5/8") 
34 GOVER NOR SHAFT LARGE BEARING (ND 1304) 
35 GOVERNOR SLEEVE WITH THRUST BEARING 

36 GOVERNOR WEIGHT, COMPLETE 

37 GOVERNOR WE I GHT THRUST SHOE (SET OF TWO) 

38 GOVERNOR WEIGHT THRUST SHOE PIN LOCKWASHER (SHA KEPROOF No. 1214) 
39 GOVERNOR WEIGHT THRUST SHOE PIN WITH LOCKWASHER, 52745 V 

40 GOVERNOR SHAFT BEARING CAGE 

41 GOVERNOR SHAFT SMALL BEARING (ND 3303) 
42 GOVERNOR WEIGHT (ORDER 59686 DX, REF. No. 36) 
43 GOVERNOR WEIGHT CARRIER 

44 GOVERNOR .[EI GHT RI VET 

45 GOVERNOR WEIGHT PIN 

46 DISTRIBUTOR VALVE TAPPET 

47 PLUNGER UNIT, COMPLETE (INCLUDES ALi PLUNGER PARTS EXCEPT REF. No. 20) 

Always give PUMP NUMBER and SERIAL NUMBERS when ordering Parts. 

GENUINE 

G1D 
NO. I 

REO'O 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

2 
I 

I 

I I 
2 
2 
I 

I 

I 

I 

I 

I 

I 

2 
I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

2 
2 
I 

I 

2 
I 

2 

2 
4 

I 



22-A 22-A 
I I 

I 
I 
I 

tt / r----19 

17{ r----34 

/~-- --- 20-A 
31K 

>~r:t-----35 
~-----36 

i!<-----37 

-110 -

DIESEL ENGINE 

28 ~9 , 

---- 2811. 

GENUINE 

PARTS 

B.801A 

DISTRIBUTOR VALVE BLOCK, FUEL RETURN PIPE AND HIGH PRESSURE PIPE 
(Plunger to Distributor) 

Reference numbeTs only are shown in illustration. Use I H C part numbers in ordeTing. 

Unnumbered parts in the illustrations are the same as co-rresponding parts shown with numbers. 



PART 
NUMBER 

59648 D 

66010 D 

59649 D 

59647 D 

59612 D 

64675 D 

64676 D 

59618 D 

59613 D 

59616 D 

59614 DA 

59615 DA 

59659 D 
59658 D 

59658 D 

59667 D 

59666 DX 

59653 DA 

59657 D 

59660 D 

59605 DX 

59607 DAX 

66012 D 

66011 DA 

66000 DAX 

-III -

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

DISTRIBUTOR VALVE BLOCK, FUEL RETURN PIPE AND HIGH PRESSURE PIPE 
(Plunger 10 Distributor) 

I HIGH PRESSURE PIPE SCREW PUMPS 525 TO 562 
I HIGH PRESSURE P,PE SCREW PUMPS 563 UP, ALSO 

501 TO 524 
2 HIGH PRESSURE PIPE SCREW GASKET 

3 HIGH PRESSURE PIPE 

4 DISCHARGE FITTING (ORDER 64675 DJ PUMPS 501 TO 815 
4 DISCHARGE FITTING, COMPLETE (WI L L WORK FOR 59612 D) PUMPS 501 TO 815 
4 DISCHARGE FITTING PUMPS 816 Up 

5 DISCHARGE FITTING SEAL 

6 DISCHARGE FITTING GASKET 

7 DISCHARGE FITTING LOCK SCREW 

8 DISCHARGE FITTING LOCK 

9 DISCHARGE FITTING LOCK NUT 

10 FUEL RETURN P, PE CAP 

II FUEl RETURN PIPE LARGE WASHER 

IIA FUEL II<LET FITTING SEAl WASHER 

12 FUEL INLET FITTING SEAL 

13 FUEL INLET FITTING WITH SEAL, 59667 D AND WASHER, 59658 D 

14 FUEL RETURN PIPE, COMPLETE 

15 FUEL "nURN PIPE SMALL WASHER 

16 FUEL RETURN PipE SCREW 

17 D,STR,BUTOR VALVE LOWER BLOCK, VALVES AND STUDS 

(NOT SERVICED SEPARATELY - ORD~R 66011 DA) PUMPS 501 TO 2999 NOT ** 
17 DISTRIBUTOR VALVE UPPER BLOCK, COMPLETE 

(NOT SERVI CEO SEPARATELY - ORDER 66011 DA) PUMPS 501 TO 2999 NOT ** 
17 D,STR,BUTOR ·VALVE, BLOCK, COMPLETE (ORDER 660 I I DA) PUMPS 50 I TO 2999 NOT ;~* 

17A DISTRIBUTOR. VAL VE BLOCK, COMPLETE 

(WI LL WORK FOR 59602 D, 59605 DX, 59607 DAX AND 66012 D) PUMPS 3000 Up ALSO ** 
17A D ISTR I BUTOR BLOCK WITH 2 DOWELS, 59606 D PUMPS 3000 Up ALso B 

GENlUNE 

2 

2 
4 
I 

I 

I 

4 
4 
4 
4 
2 

2 
2 

----

I 

2 

I 

I 

I 

I 

2 
I 

I 

I 

I 

I 

I 

I 

Always give PUMP NUMBER and SERIAL NUMBERS when ordering Parts, .* 1201 TO 1208 AND 1210 TO 1216 



-112 - GENUINE 

DIESEL ENGINE o PARTS 
PART REF. DESCRIPTION I SERIAL NUMBER NO. ff NUMBER NO. REQ'D 

59603 D 19 DISTRIBUTOR VALVE SPRING 4 
59602 D 20 DISTRIBUTOR VALVE 

(NOT SERVICED SEPARATELY - ORDER 66011 DA) PUMPS 501 TO 2999 NOT ** 4 
66003 D 20A DISTRIBUTOR VALVE 

(NOT SERVICED SEPARATELY - ORDER 68012 D, REF. No. 38) PUMPS 3000 Up ALSO ** 4 
59606 D 21 DISTRIBUTOR VALVE BLOCK DOWEL 2 
59608 D 22 VALVE BLOCK CLAMP SCREW PUMPS 501 TO 2999 NOT ** 4 
66002 D 22A DISTRIBUTOR BLOCK CAP SCREW PUMPS 3000 UP ALSO ** 4 

" 

65355 D 23 DISCHARGE CAP 

(To CLOSE DISCHARGE OPENINGS WHEN FUEL LINES ARE DISCONNECTED) 4 
59617, D 24 DISCHARGE FITTING CLAMP NUT 4 

59645 D 25 DISTRIBUTOR VALVE BLOCK SCREW (6 USED 1129 TO 4(99) PUMPS 4900 Up 2 ( F 59646 D 26 DISTRIBUTOR VALVE BLOCK SCREW WASHER (6 USED 1129 TO 4899)PUMPS 4900 Up 2 \ 

\ 

20000 D 28 CAMSHAFT BEARING RETAINER SCREW 3 
68419 D 28A CA MSHA FT BEARING RETAINER SCREW LOCKWIRE (.0625 X 8" LONG) I 

59673 D 29 CAMSHAFT BEARING RETAINER I 

7699 TM 30 CAMSHAFT KEY (WOODRUFF No.5, 1/8 x 5/8") 2 

8522 T 31 CAMSHAFT BEARING, LARGE (ND 3204) (ST -207 I HC WI LL WORK) I 

ST 207 31 CA'MSHA FT BEARING, LARGE IHC (WI LL WORK FOR 8522 T) I 

59670 D 32 CAMSHAFT I 

1265 C 33 CAMSHA FT BEARING, SMALL (ND 3202) I 

66005 D 34 DISTRIBUTOR VALVE BUSHING UPPER GASKET (.033" THICK) PUMPS 3000 UP ALSO ** X 

67979 D 34 DISTRIBUTOR VALVE BUSHING UPPER GASKET (.031" THICK) PUMPS' 3000 Up ALSO ** X 

67980 D 34 DISTRIBUTOR VALVE BUSHING UPPER GASKET (.035" TH I CK) PUMPS 3000 UP A(SO ** X 

66004 D 35 DISTRIBUTOR VALVE BUSHING 

(NOT SERVICED SEPARATELY - ORDER 68012 D' - REF. No. 38) PUMPS 3000 Up ALSO ** 4 

66007 D 36 DISTRIBUTOR VALVE BUSHING LOWER GASKET PUMPS 3000 Up ALSO ** 4 
66008 D 3'( DISTRIBUTOR VALVE BUSHING CLAMP PUMPS 3000 Up ALSO ** 4 
68012 D 38 DISTRIBUTOR VALVE AND BUSH I NG 

(WILL WORK FOR,66003 D REF. No. 20A AND 66004 D REF.,No.3~)PUMPS 3000 Up ALSO ** 4 

Always give PUMP NUMBER and SERIAL NUMBERS, when ordering Parts. X As REQu I RED 
** 1201 TO 1208 AND 1210 TO 121 



-113 -

MEMORANDA 
GENUINE 

PARIS 



I .. ~ I 

If 

2 3 6 , 
I 
I 

~ '" II IIIl J I .1iiL'iiiill~'~ 

' .• 
',):~. :i:, 

16 1._ .. II1"II 

B-580 

SCAVENGING VALVE, CONTROL RACK AND PUMP FLANGE 

Reference numbe-rs only are shoUln in illustration, Use I H c: part numbers in ordering, 

Unn~mbered parts in the illustrations ar~ to as corresponding parts shown with numbers, 

e 

II ffi 
t:J::I 
t""' 
t:J::I -'=" 

Z 
(i) ...... 
Z 

'I" nn n1 gq iJ4. 'ZH I II t%j 

~; 
&5: 
::cc z "" ,.. 



G···.·········.·· 
"""--

PART 
NUMBER 

59675 D 

59676 D 

62943 0 

5971.2 D 

59711 D 

59710 0 

8973 DX 

59709 D 

59715 DA 

59713 D 

69449 D 

59717 0 

59688 D 

59716 0 

13090 D 

49353 H 

59713 DX 

69450 D 

63427 DX 

61932 D 

61933 ox 

61929 D 

66109 0 

61928 ox 

65029 0 

61931 0 

65028 0 

61935 D 

65027 0 

59609 0 

59714 D 

I 

2 

3 

4 
5 

6 

7 

8 

9 

10 
10 

II 

12 

13 

14 
14 

15 
15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

-115 - GENUINE 

DIESEL ENGINE ~PARTS 
DESCRIPTION SERIAL NUMBER 

SCAVENGING VALVE, CONTROL RACK AND PUMP FLANGE 

CAMSHAFT OIL SrAL I 

CAMSHAFT NUT I 

INJrCTION PUMP GrAR HUB I 

PUMP FLANGr CAPSCREW LOCK 5 
PUMP FLANGE CAP SCREW (5/16 X 1-3/4" N.C.) SOCKET HrAD 3 

PUMP FLANGE CAp SCRrw (1/4 x 1-3/4" N.C.) SOCKET HEAD 2 

PUMP FLANGr WITH OIL SEAL, 59675 D I 

PUMP FLANGr GASKET I 

CONTROL RACK ADJUSTMENT ROD I 

CONTROL RACK (OR OrR 69450 0) PUMPS 501 TO 5874 I 

CONTROL RACK PUMPS 5875 Up I 

CONTROL RACK ADJUSTMrNT ROD LOCK NUT I 

CONTROL RACK ADJUSTMrNT ROD NUT RI VET I 

CONTROL RACK ADJUSTMrNT ROD NUT I 

Co NT ROL RACK PLUG (7/8" EXPANS I ON PLUG) PUMPS 501 TO 1.128 I 

CONTROL RACK PLUG (15/16" EXPANSION PLUG) PUMPS 1129 Up I 
: .. ~:. 

CONTROL RACK, COMPL E7£ (ORDER 69450 0) PUMPS 50 I TO 5874 I 

CONTROL RACK, COMPLETr WILL WORK FOR 59713 0 59713 ox PUMPS 5875. Up I :; .. ' 
.. 

AND 

SCAVENGING STRAINER (IN PUMP BODY BELOW SCAVENGING VALVE) I 

SCAVENGING VAL VE BODY GASKET PUMPS 501 TO 1119 3 
PUMPS 1120 Up 2 

SCAVENGING VALVE TAPPET AND Gu I DE I 

SCAVENGING VALVE SPRING I 

SCAVENGING VALVE AND BODY PUMPS 11.20 Up I 

SCAVENGING VALVE AND BODY PUMPS 501 TO 1119 I 

SCAVENGING VALVE BODY SEAL PUMPS I 120 Up 

!'CAVENGING VALVE BODY SEAL PUMPS 501 TO 1119 2 

SCAVENGING VALVE BODY CAP GASKET PUMPS 1120 Up i 

SCAVENGING VALVE CAP PUMPS 501 TO 1119 I 

SCAVENGING VALVE BODY CAP PUMPS 1120 Up I 

PUMP FLANGE DOWEL 2 

CONTRO~ RACK LOCATING SCREW I 

----------....................... .. 



- 116-

DIESEL ENGINE 

HOUSING, GOVERNOR FORK AND SHAFT 

Reference numbers only a'rf shown in illustration, Use -I H C part nv.mbers in ordering, 

Unnumbered-parts in the illustrations are the same as corresponding parts shown with numbers_ 

GENUINE 

16 iii 
I I 
I 

PARTS 

20 
I 



PART 
NUMBER 

8970 DAY 

8970 DX 

8970 DAXA 

59627 D 

59611 D 

59636 D 

59611 D 

59610 D 

59706 D 

59705 D 
59704 D 

65056 D 

25176 D 

61940 0 

59760 OA 
61942 0 

59762 DX 

59734 OA 
1100 C 

59698 0 

59697 0 

40329 OA 

-117-

DIESEL ENGINE 
DESCRIPTION SERIAL NUMBER 

HOUSING, GOVERNOR FORK AND SHAFT 

I PUMP HOUSING, COMPLETE (WILL WORK F6R 8970 DX) PUMPS 501 Toll19 
I PUMP HOUSING, COMPLETE (ORDER 8970 DAY) PUMPS 501 Toll19 
I PUMP Hous lNG, COMPLETE PUMPS 1120 Up * 
2 PLUNGER BUSHING RETAINER STUD 

3 PLUNGER BUSHING RETAINER STUD NUT 

4 PLUNGER TAPPET BUSHING (IN HOUSING) 

5 VALVE BLOCK STUD NUT PUMPS 501 TO 2999 NOT * 
6 VALVE BLOCK STUD PUMPS 501 TO 2999 NOT * 

7 PUMP HOUSING BoTTOM PLATE STUD PUMPS 501 TO 890 
8 PUMP HOUSI NG BOTTOM PLATE GASKET 

9 PUMP HOUSING BOTTOM PLATE 

10 HEX NUT, 1/4" N.F. (PUMP HOUSING BOTTOM PLA TE STUD) PUMPS 501 TO 890 
10 HEX NUT LOCKWASHER, 1/4" (PUMP HOUSING BOTTOM PLATE STUD) PUMPS 501 TO 890 
II PUMP HOUSI NG BOTTOM PLATE CAPSCREW PUMPS 891 Up 

12 PUMP HOUSING BOTTOM PLATE SCREW GASKET PUMPS 891 Up 

13 GOVER~OR FORK SHAfT SPACER 

14 GOVERNOR FORK 

15 GOVERNOR FORK SHAfT BEARING CAGE 

16 GOVERNOR FORK SHAfT, COMPLETE 

17 GOVERNOR FORK KEY 

18 GOVERNOR FORK SHAfT BALL BEARING (NO 3200) 

19 PUMP HOUSING BACK COVER GASKET 

20 MACHINE SCREW, No. 10 - 32 x 3/8" ROUND HEAD (GRANODIZE) 

(PUMP HOUSING BACK COVER) 

20 MACHINE SCREW LOCKWASHER, No. 10 PUMP HOUSING BACK COVER 

21 PUMP HOUSING BACK COVER 

NUMBER PLATE SECURING RIVET 

. 

Always give PUMP NUMBER and SERIAL NUMBERS when ordering Parts. 

* 1201 TO 1208 AND 1210 TO 1216 
t WHEN 8970 OAXA IS FURNISHED fOR REPLACEMENT ON PUMPS 1120 TO 2999 BUT NOT *, 4 

VAL VE BLOCK STUDS '59610 D MUST ALSO BE SUPPL 110D 

I' ~ 

I 

I 

4 

4 

I 

----

4 

4 

6 
I 
I 

6 

6 

6 

6 

I 
I 

I 

I 

I 

I 

I 

4 

4 

I 

-2 



-118- GENU~NE 

DIESEL ENGINE 

Reference numbers only are shown in illustration. Use 1 H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding paorts shown with numbers. 

CONTROL LEVER 

59718 D 1 CONTROL LEVER I 

CAP SCREI', 1/4 x 7/8" N.r. HEX HEAD I 

LOCKWASHER, 1/4" 1 
66241 DM 1 CONTROL LEVER ( ®USED ~N MODIFIED UNIT ADAMS 80 AND 86) I 

59719 DA 2 CONTROL LEVER SHAFT I 

59720 D 3 CONTROL LEVER SHAFT WASHER 1 

59721 0 4 CONTROL LEVER FELT WASHER I 

59722 0 5 CONTROL LEVER O:L SEAL I 

8976 0 6 PUMP HOUSING BUSHING I 

59724 DAX 7 GOVERNOR SPRING LEVER WITH ARM I 

59723 D 8 GOVERNOR SPRING LEVER STOP, SHORT 1 

61939 0 9 GOVERNOR SPRING LEVER STOP NUT 2 

64043 D 10 GOVERNOR SPRING LEVER STOP, LONG I 
-

64070 D II GOVERNOR SPRING LEVER SCREW 1 
HEX NUT, 1/4" N.F. I 

#!"", 
LOCK'WASHER, 1/4" I il , 

v"Si 
® - FOR TABULA liON' OF MODIFICATIONS SEE INTRODUCTION PAGE 

(Revued 2-'46) 1?l\IN'I'E:D m 'UN1TID STATES OF AMEP..1c., 



-119 - GENUINE 

~PARJS 

CHASSIS 



1~---

9---~ 
2--______ _ 

O
'-~~ , ~ 

.~. ~ 

i 1 
, J 
~~ 

3' 

o. 

6--------

10-----

lID 

o o~IIII~I'1 ''''''''''', 'c"" 11 

1° 
I 
I 
I 
10 

! 

0' 

ollllllllmllllllllllllll!llli,' 
,I 

o )F' 
H( 

o 

i 
Iqlllll!l I ~ ;1",IIIIIIIIIII,IIIIII~IIIIIIIIII. 0 ~11~1I1111~~1 

13---

MAIN FRAME AND COVERS 

Hi 

Use I H C part numbers in ordering, Reference numbers only are shown in 
TL",,,,.,"~~L."A.~J ' ... ",,,,,,,",, .:,,. ~l, ... ;11" ........ ,,~.; ... "~ .. A ..... ,,"L~ ~" .. "~ ..,~ ..,"' .... A .. b" ... j~.~ ... L.A"""" "Ln'",.,. .n;?'/.., M"h""'1.." ... " 

~ 

I 
I 

I 

19 

IS 
B·990 

(1 
::r: 
~ w 
~ 

II 

I\) 
o 

a 
P\l 
Z 
C ..... 
Z 
rII'Ii 



53491 DX I 

46304 D 2 

53714 D 3 

53559 D 4 

52256 D 5 
52255 DX 6 

18585 DA 7 

45 120 0 8 

46332 0 9 
8514 DBX 10 

416000 II 

43075 D II 

55539 0 12 

57382 D 13 

57383 D 14 

46809 D 15 

48073 0 16 

48072 0 17 

42297 0 18 

48044 0 19 

53715 0 20 

-121 -

CHASSIS 
OESCR[PTION 

MAIN FRAME AND COVERS 

ENGINE CLUTCH COVER 

CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAO 

LOC:<WASHER, 3/8" 

WELDING NUT, 3/8" N.C. 

ENGINE CLUTCH INSPECTION COVER 

CAP SCREIl, 3/8 X 5/8" N.c' HEX. HEAD 

LOCKWASHER, 3/8" 
STEERING CLUTCH INSPECTION COVER GASKET 

STEERING CLUTCH INSPECTION COVER 

CAP SCREW, 5/16 X 1/2" N.F. HEX. HEAD 

LOCKWASI-lER, 5/16" 
MAIN FRAME COVER GASKET 

MAIN FRAME COVER WITH BATTERY SPACERS 

CAP SCREW, 7/16 x I" N.C. HEX. HEAD 

CAP SCREII, 1/2 X 3/4" N. c. HEX. HEAD 

LOCK\4ASHER, 7 /16~1 

LOCI<WASHER, 1/2" 

WELDING NUT, 3/8" N.C. 
WElDING NUT, 7/16" N.C, 

MA IN FRAME COVER DOWEL PIN 

ENGINE CLUTCH RELEASE SHAFT BUSHING 

STEERING BRAKE OPERATING SHAFT BUSHING 

MAiN FRAME, COMPLETE 
PIPE PLUG, 1/2w,SoCKET HEAD 

PIPE PLUG, I" SOCI(ET HEAIl 

CORK, I X 1-1/4 OIA. x 1-1/4" LONG 

CORK, 1/2 X 11/16 OIA. x 7/8" LONG 

CORK, 3/4 X 15/16 DIA. x 1-1/8" LONG 

PIPE PLUG, 1-1/4" SOCKET HEAD 

STEERING BRAKE PIVOT SHAFT CUP PLUG (~IILl ~IORK FOR 4<3075 D) 
STEERING BRAKE PrVOT SHAFT CUP PLUG (ORDER 41600 D) 
DRIVE BEVEL GEAR BEARING CAGE STUD 

DRAWBAR GUIDE BRACKET STUD, LOWER 

HEX. NUT, 3/4".N.F. 

DRAWBAR GUIDE BRACKET STUD, UPPER 

HEX. NUT, 3/4" N.r. 
TRACK FRAME PIVOT SHAFT SET SCREW 

HEX. JAM NUT, 5/8" N.C. 

POIIER TAKE-OFF COVER GASKET 

POIIER TAKE-OFF COVER 

CAP SCREW, 5/8 X I" N.C. HEX. HEAD 

LOCKIIASHER, 5/8" 

STEERING CLUTCH LUBRICATiNG PORT COVER WITH CLAMP AND Bo1.r 

STEERING BRAKE INSPECTION COVER 

CAP SCREW, 3/8 X I" N.C. HEX. HEAD 

LOCKIIASHER, 3/8" 

TRANSMiSSION END COVER STue 

SERiAIL NUMBER 

TCB 987 Up 

TCB 987 Up 

GENUINE 

PARIS 

I 

6 

6 

3 
I 

3 
3 
2 

2 

6 
6 

I 

I 

20 
Ii 

20 

4 
I 

8 
2 

2 

4 

I 
1 

2 
4 T 
2 

7 
I 

2 

2 
8 

4 
4 
2 

2 

2 

2 

I 

I 

4 

4 

2 _ .. _." 

2 

14 
14 

4 



Q 3615 I 

8489 DBX 2 

8491 DAX 2 

250288 RII 2 

250289 R II 2 

Revised 246) 

\~ 
\ I 

4. fI 

I , 
(I 

f 
I 

- 122~ 

CHASSIS 

r 
/ 

! 

11 

Reference numbers only are shown in illustration. Use 1 H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

MAIN FRAME CHANNELS, TRACK FRAME GUIDE, ROLLERS AND BRACKETS 

TRACK FRAME GUiDE ROLLER LUSR I CATOR 

(NOT RIGID TRACK FRAME) 

TRACK FRAME GUIDE ROLLER BRACKET, L. H. Wlnl SHAFT 

(WIDE TREADl(NoT RIGID TRACK FRAME) 

CAP SCREW, 5/8 X 1-3/4" N.F. HEX. HEAD 

HEX. NUT, 5/8" N.r. 

LOCKWASHER, 5/8" 
TRACK FRAME GUIDE ROLLER BRACKET, l.H. Wlnl SHAFT 

(NOT WIDE TREAD) 

CAP SCREW, 5/8 X 1-3/4" N.F. HEX. HEAD 

HEX. NUT, 5/8" N.F. 

LOCKWASHER, 5/8" 
TRACK FRAME GUIDE ROLLER BRACKET l.H. WITH SHAFT 

(0USED ON MODIFIED UNITS BUCYRUS-ERiE No. 30 AND 31) 
CAP SCREW, 5/8 X 1-3/4" N .F. HEX HEAD 

HEX NUT 5/8" N.F. 

lOCKWASHER, 5/8" 
TRACK FRAME GUIDE ROLLER BRACKET L.H. WITH S~AfT 

(GUSED ON MODIFiED UNiTS Buc YRUS -ER I E No. 30 AND 31) . 
CAP SCREW, 5/8 X 1-3/4" N.F. HEX HEAD 

HEX NUT. 5/8" N.F . 

lOCKWASHER, 5/8" 

® - FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

GENUINE 

PARTS 

2 

-' 
I 

6 
6 
6 

I 
6 
6 
6 

1 
6 
6 
6 

1 
6 
6 
6 

F 
~-
~ 



-123 _ GENUINE 

CHASSIS @PA 
PART REF_ 

DIESCR!J?'-ION I 
NO, 

NUMBER NO. 
SERIAL NUMBER 

REQ'O 

53894 D 3 NAIf< FRAME SIDE CHANNEL, LoH. I I 
CAP SCREW, 5/8 X 1-1/2" N.C. HEX. HEAD 4 
CAP SCREW, 3/4 )( 1-3/4" N.C. HEX. HEAD 4 I 
CAP SCREW, 7/8 X 2" N.C. HEX. HEAD I 4 I 
LOCKWASHER, 5/8" 4 
lOCKWASHER, 3/4" 4 
lOCKWASHER 7/8" 4 

53893 D 4 TRACK FRAME GUIDE PLATE, INNER I 
(NOT RIGID TRACK FRAME) TC8 ,)01 TO 13761 2 I 

CAP SCREW, 5/8 )( 2" N.F. HEX. HEAD I 4 --1=_=== LOCK'IASHER, 5/8" 4 
6'S868 D 4 TRACK FRAME GUIDE PLATE. INNER (NOT RI31D TRACK FRA"E) TC8 8762 UP 2 ------

CAP SCREW, '5/8 X 2-1/4" N.'. MEl(. HEAD 4 --
LOCKIIASHER, '5/8" 4 

4958] D 5 TRACK FRAME GUIDE SPACER I 
(NOT RlIllD TRACK FRAME) 2 

53892 D (; TRACK FRAME Gu IDE PLATE, OUTER 

(NOT RIGID TRACK FRAME) TC8 501 TO 8761 2 
CAP SCRE>!. 5/8 X 1-1/2" N~r. HEX. HEAD 4 
CAP SCREW 7/8 x 4-3/4" N.r. HEX. HEAD 2 

LOCK>!ASHER, 5/B" Vc 

LOCKWASHER, 7/B" 2 

65869 D I 6 TRACK FRAME GUIDE PLATE. OUTER (NOT RIGID TRACK FRAMEl TCB 8762 UP 2 

--~-CAP SCREW, 'S/8 X 1-3/4" N.C, HEX. HEAD 4 
CAP SCREW. 7/B X ~" N.C, HEX. HEAD - 2 
LOCK>!ASHER, 'S/8" ---i~=f-----
LOCKWASHER 7/8 Vi 

47991 D 7 TRACK FRAME GUIDE ROLLER RETA INING WASHER LOCK 

(NOT RIGID TRACK FRAME) 2 I 
47990 D B TRACK FRAME Gu I.DE ROLLER RETAINING WASHER 

(N·OT RIG I 0 TRAGI< FRAHE) 2 

CAP SCREW, 3/B X 3/4" N.F. HEX. HEAD 4 
47979 D 9 IRACK FRAME GUIDE ROLLER 

(NOT RIGID TRACK FRAME) 2 
----

53B95 D 10 MAIN FRAME SIDE CHANNEL, R.H. I 

CAP SCREW, 5/8 X 1-1/2" N.C. HEX. HEAD 4 ---r==--= 
CAP SCREW, 3/4 x 1-3/4" N.C. HEX. HEAD 4 
CAP SCREW, 7/B X 2" N.C. HEX. HEAD 4 
LOCKliASHER, 5/8" 4 

--
LOCKIIASHER, 3/4" 4 

---
LOCKWASHER, 7/8" 4 

-
48074 D II MAIN FRAME SIDE CHANNEL DOWEl 4 

] 
___ ------0 __________ 

8490 DBX 12 TRACK FRAME GUIDE ROLLER BRACKET, R.H. WITH SHAFT 

(WIDE TREAO)(NoT RIGID TRACK FRAME) I 

CAP SCREW, 5/B X 1-3/4" N.F. HEX. HEAD 6 
HEX. NUT, 5/B" N.F. 6 
lOCKIoIASHER, 5/8" 

, 6 
8492 DAX 12 TRACK FRAME GUIDE ROLLER BRACKET, R.H. WITH SHAfT 

(NOT WIDE TREAD) 1 
CAP SCREW, 5/B X 1-3/4" N.F. HEX. HEAD 6 

HEX. NUT, 5/B" N.F. 6 
LOCKWASHER, 5/B" 6 

I 
l..B.evlsed 2-'46) 



48150 DC 

55875 DC 

45992 D 1 

48151 DA 2 

55876 D 2 

48165 DA 3 

53J33 D 4 

48158 D 5 

Y t 43983 D 6 

43984 D 7 

43891 DA 8 

22383 D 9 

6297 D 10 

16077 D II 

55175 D II· 

-124 -

CHASSIS 

__ 1 

!l----~ 

'!----~ 

GENUINE 

-- -- - 27 

~ 
_---22 

I 
I 

21 

Reierence numbers only are shown in illustration. Use I H C part numbers in ordenng. 

Unnumbered parts in the illustrations are the same as correspondmg parts shown with numbers. 

RADIATOR AND CONNECTIONS 

RADIATOR, COMPLETE 

RADIATOR COMPLETE (8USED ON MODIFIED UNITS ADAMS 70, 75 80 AND 86) 

NAME PLATE 

SCREW, No.8 - 32 x 3/8" OVAL HEAD (CADMIUM PLATED) 

RADiATOR GRILLE, COMPLETE 

CAP SCREII, 5/16 x sid" N.Co HEX. HEAD 

LOCKWASHER, 5/16" 

STEEl WASHER, 11/32" I.D. X 3/4" O.D. X No. 16 GA. .. 

RADIATOR GRILLE (GUSED ON MODIFIED UNiTS ADAMS 70,75., 80 AND 86) 

RADIATOR CORE 

RADIATOR OVERFLOW PIPE GASKET 

RAD I ATOR CORE ST I FFENER, UPPER REAR 

CAP SCREW, 5/16 X 7/8" N.C. HEX. HEAD 

LOCKWASHER, 5/16" 

RADIATOR CAP 

RADIATOR CAP GASKET 

RADIATOR FILLER NECK 

RADIATOR I HeET PIPE GASKET 

RADIATOR INLET PIPE 

CAP SCREII, 3/8 X I" N.C. HEX. HEAD· 

LOCKIIASHER, 3/8" 

RADIATOR INLET HOSE, 2-1/8" I.D. x 2-3/8" LONG, 3 PLY TeB 501 TO 3330 

RADIATOR INLET HOSE, 2-1/8" I.D. x 2-3/4" LONG, 3 PLY TC83331 UP 

l:*l- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

I 

I I 

1 
2 

1 

14 

14 

14 

I 

I 

1 
I 

6 

6 

I 

I 

1 

I I 

1 

2 I 

2 

I r?jL I 

I 

-



";~c.\\, t': 

i:.~ 

-125 - 'GENUINE 

CHASSIS G]DPARTS 
PART REF. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. REQ'D 

81448 H 12 RADIATOR INLET HOSE CLAMP (ORDER 91406 HA) 2 

91406 HA 12 RADIATOR INLET HOSE CLAMP (WILL WORK FOR B1448 H) 2 

48160 D 13 RAD IATOR CORE STIFFENER, fRONT 2 
CAP SCREW, 5/16 X 7/8" N.C. HEX HEAD 16 
LOCKWASHER, 5/16" 16 
HEX NUT 5/16" N,C, 2 

26143 D 14 RADIATOR OVERFLOW PIPE CLIP I 
CAP SCREW, 5/16 li 3/4" N.C. HEX HEAD I 
LOCKWASHER, 5/16" I 

49076 D 15 RADIATOR GRILLE SCREEN I 

48159 D 16 RADIATOR CORE STIFFENER, LOWER REAR I 
CAP SCREW, 5/16 X 7)8" N.C. HEX HEAD 6 
LOCKWASHER, 5/16n . 6 

48157 DX 17 RADIATOR OVERFLOW PIPE WITH SLEEVE I 
48170 D 18 fAN Hous I NG SHEET, R. H. (10 9) I 

CAP SCREW, 5/16 X 5/8n N.C. HEX HEAD 5 
LOCKWASHER, 5/16" 5 

54502 D 18 fAN HOUSING SHEET, R.H. (T 9) I 
CAP SCREW, 5/16 X 5/8" N.C. HEx HEAD 5 
LOCKWASHER, 5/16" 5 

48169 D 19 fAN HOUSING SHEET, L.H. (10 9) I 
CAP SCREW, 5/16 X 5/8" N.C. HEX HEAD 6 
LOCKWASHER, 5/16" 6 

54501 D 19 fAN HOUSING SHEET, L.H. (T 9) I 
CAP SCREW, 5/16 X 5/8" N.C. HEX HEAD 6 
LOCKWASHER, 5/16" 6 

6627 DA 20 WATER TANK, LOWER I 

'8658 DA 20 WATER TANK ..... LOWER ( ®USED ON MODIFIED UNITS ADAMS 70, 75, 80 AND 86) I 
48164 D 21 RADIATOR GASKET 2 

6625 DA 22 RAOIATOR CORE SPACER, R.H. I 
CAP SCREW, 7/16 X 1-1/4n N.C. HEX "" HEAO 6 
CAP SCREW, 7/16 X 1_1/2n N.C. HEX HEAD 2 
LOCKWASHER, 7/16" 8 

81448 H 23 RADIATOR OUTLET HOSE CLAMP (ORDER 91406 HA) 2 

91406 HA 23 RADIATOR OUTLET HOSE CLAMP (WILL WORK FOR"SI448 H) 2 
16077 0 24 RADIATPR OUTLET HOSE, 2-1/8" 1.0. X 2-3/8" LONG, 3 PLY I 
6628 D 25 RADIATOR OUTLET ELBOW (TO 9) I 

CAP SCREW, 3/8 X I" N.C. HEX. HEAD 2 
LOCKWASHER, 3/8n 2 

8560 0 25 RAD I ATOR OUTLET ELBOW (T .9..) I 
CAP SCREW, 3/8 X In N.C. HEX. HEAD 2 

LOCKWASHER, 3/8" 2 

9329 Dl'I 25 RADIATOR OUTLET ELBOW ( ®USED ON MODIFIED UN I TS ADAMS 75) I 

22383 D 26 RADIATOR OUTLET ELBOW GASKET I 

6626 DX 27 WATE.R TANK, UPPER WITH fiLLER NECK, 43891 DA I 

6624 DA 28 RADIATOR CORE SPACE~, L.H. I 
, 

CAP SCREW, 7/16 X 1-1/4'" N.C. HEX HEAD 6 , 
CAP SCREW, 7/16 X 1-1/2n N.C. HEX HEAD 2 

LOC.KWASHER, 7/16" 8 

42605 D 29 RADIATOR DRAIN COCK I 

27 B43 D 29 RADIATOR DRAIN PLUG ( ®USEO ON MODIFIED UNITS ADAMS 70, 75, Bo AND 86) I 

48168 D RADIATOR REPAIR TUBE 

C*) - FOR TABULATION OF MOD I F I C AT IONS SEE INTRODUCTION PAGE 
R •. ( vI •• d 2 46) 



8 9 11 
I , 

I 
I I 

I . i, 
~ 

, 
28 

12 
/ 

/ 

/~~" 
29-A "" 

SO-A 31-..\ 

TCE 501 to 1825 

1 
I 
I 
I 

CHASSIS 

----1 

/ 15 HI 17 HI Hi 20 
:' l/""i il 

,~~ a r 
\lr'-----32A 

'\ 
\ , 
32 33-=·~1 34- . 

TCE 1826 up 

, 
I 
I 
I 
I 

37 

23 

OVER-CENTER CLUTCH. CLUTCH CONTROL AND CONNECTIONS 

Reference nv.mbers only are shown in illustration. Use 1 H C payt numbers in ordering. 

GENUINE 

IS 

, 
\ 

\ 

43 

Unnumbered parts i11 the illustrations are the same as corresponding parts shown with numbers. 

FlUNTED IN UN!TED STATES OF AME 



41597 D I 

8442 DAX 2 

9652 DA 2 

9694 D 2 

10430 V 3 
53494 D 4 

13054 D 5 
8247 DA 6 

51227 D 7 

47593 0 8 

--......,., ,"", 

\ 6492 OX /9 

.......... - -'" 
21407 H 10 

21444 H - 10 

Q 3621 II 

Q1913 II 
47589 D i 12 

23681 D 26 
5T 211 26 

45437 D 27 

54969 D 27 

47591 0 28 

Q 3626 32 
Q 3620 32 

138321 H 32A 

-127 -

CHASSIS 
DESCRiPTiON SERIAL NUM18ER 

CLUTCH CONTROL AND CONNECTIONS (Hand Operated Ovex-Cente~ Clutch) 

ENGINE CLUTCH HAND LEVER HANDLE (USED \11TH LEVER 8442 DAX) 
ENGINE CLUTCH HAND LEVER WITH HANDLE, 41597 D 

(9652 DA WILL WORK) 
CAP SCREW, 1/2 x 2-1/2" N.r. HEX. HEAD 

HEX. NUT, 1/2" N. F. 
lOCKWASHER, 1/2" 

ENGINE (LUTCH HAND LEVER (ONE PI [cE) (8442 DAX WI LL WORK) 
CAP SCREW, 1/2 x 2_1/2" N,r, HEX. HEAD 

HEX. NUT. 1/2" N.r. 
lOCKWASHER 1/2" 

ENGINE CLUTCH HANDLE LEVER 

( 120 US ED ON MOD I F I ED UN ITS BUCYRUS-ERI E No. 30- AND 31-) 
CAP SCREW 1/2 x 2-1/2" N.r. HEX HEAD 
HEX NUT 1/2" N.r. 
LOCKWASHER 1/2" 

ENGINE CLUTCH HAND LEVER KEY (WOODRUFF No. 18) 
ENGINE CLUTCH RELEASE SHAFT 
ENGINE CLUTCH RELEASE FORK KEY (WOODRUFF No. 13) 
ENGINE CLUTCH RELEASE FORK 

CAP SCREW, 3/8 x 1-1/2" N.r. HEX. HEAD 

LOCKWASHER, 3/8" 
ENGINE CLUTCH RELEASE PIN BUSHING 

ENGINE CLUTCH SHAfT EHD PLATE 

CAP SCREW, 5/16" x 3/4" N.F. HEX, HEAl) 
LOCKWASHER, 5/16" 

ENGINE CLUTCH COUPLING WITH BRAKE DISC FACING, 

47591 D AND 6 RIVETS, 21407 H 
ENGINE CLUTCH BRAKE DISC FACING RIVET, .186 x 7/16" TYPE Iten 

(PLAIN BRASS)(WllL WORK FOR 21444 H) TCB 1593 Up 
ENGINE CLUTCH BRAKE DISC FACING RIVET, • 186 x 1/2" TYPE ne" 

(PLAIN BRASS)(OROER 21407 H) TCB 501 TO 1:J92 
ENGINE CLUTCH PILOT BEARING LUBRICATOR (ORDER Q 3673) 
ENGINE CLUTCH PILOT BEARING LUBR I CATOR (WI LL WORK fOR Q ,,\621) 
ENGINE CLUTCH SHAFT 

CLUTCH PILOT BALL BEARING, (N.D. 7506) (5T 211 WI LL WORK) 
CLUTCH PILOT BALL BEARING (I.H.C.) (23681 D WI LL WORK) 

ENGINE CLUTCH COUPLING DOWEL BOLT (ORDER 54969 D) TCB 501 TO 1481 

HEX. NUT, 7/16" N.r. 
LOCI<WASHER, 7/16" 

ENGINE CLUTCH COUPLING DOWEL BOLT (WILL WORK ~OR 454370) TCB 1482 Up 

HEX. NUT, 7/16" N.r. 
LOCKWASHER, 7/16" 

ENGINE CLUTCH BRAKE DISC FACING 

ENGINE CLUTCH RELEASE BEARING LUBRICATOR rCB 501 TO 16548 
ENGINE CLUTCH RELEASE BEARING LUBRICATOR TCB 16549 UP 

ENGINE CLUTCH RELEASE BEARING LUBRICATOR ANGLE ELBOW TCBI6549 UP 

0 - FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

I 

I 

G[NU~NE 

PARIS 

I 

1 
1 I 
1 
I 

I 

1 
I 

1 

1 
1 
I 
I 

I 

I 

2 

I 

2. 
2 
2 

I 

3 
3 

1 

6 . 
6 

1 

I 
I 

I 
! 

3 
3 
3 
3 
3 
3 
I 

I 
I 
I 

(RsvuJed 2~ 46) 



51225 DD 

55371 DAX 

31238 D 

55232 DA 
2')780 D 
31240 D 
31242 DA 

26039 DA 
55229 DAM 
55230 DB 

55228 DD 

50433 D 

51521 D 

51524 D 

61127 D 

54956 D 
27166 H 
55267 D 
61115 D 

54957 D 
43207 D 

N 322Q2 

Q 3627 
:., 55231 DXA 
F 55231 DYA 

~13\11.~~ 
1..,-; \1 \\\'\1-

43211 D 

50431 D 
50430 D 

'549'53 D 
31231 D 
43248 D 
55233 DX 
'50413 D 

MFR'S, 
NUM8ER 

-128 -

CHASSIS 
OESCRIPTION 

GENUINE 

SERiAL NlJMI8~R 

ENGINE OVER-CENTER CLUTCH, 13'" (Hand Operated) (Roddord Drilling Machine) 

CLA-1361 AC ENGINE CLUTCH, COMPLETE, 55228 DD WITH DRIVEN 
MEMBER, 51524 D I 

CAP SCREW, 1/2 X 1-3/8" NoC, HEX HEAD 6 
LOCKWASHER, 1/2" 6 

13 UCL-4815-1 ADJUSTING RING WITH LaCK, 61127 D, 
I 2 SCREWS, 61 I 15 D AND 2 NUTS, 27166 H I 

14 CL-3461 ADJUSTING RING PLATE I 

15 CL-4649 BEARING CARRIER I 

16 CL-3302 SNAP RING I 
17 CL-3353 BALL BEARING (ND-3115) I 

18 CL- 3401 -4 BEARING PLATE I 

CL-3994 CAP SCREW, 5/16 - 18 x 5/8" HEX. HEAD 4 
Cl-3920 LOCKWASHER. 5/16" 4 

19 CL-3110 BUSHING 2 
20 UCL-4840_1 SLEEVE WITH 2 BUSHINGS, 26039 DA I 

21 UCL-4840 _I A SLEEVE WITH BEARING, COMPLETE I 

22 UCLA-6-4'539. CLUTCH, COMPLETE, LESS DRIVEN MEMBER 1 
23 CL-11539 BACK PLATE I 
24 uCl-4349 PRESSURE PLATE WITH SET OF SIX CAM BLOCKS, 

43248 DoREf. No. 41 

25 UCL- 4541 DRIVEN MEMBER, COMPLETE I -u 
26 SEE CLUTCH CONTROL AND CONNECTION 

27 SEE CLUTCH CONTROL AND CONNECTION 
28 SEE CLUTCH CONTROL AND CONNEC·T ION 

29 CL-5223 ADJUSTING LOCK ICB 1826 Up I 
29A CL-4809 ADJUSTING LOCK SPRING TCB 501 TO 1825 I 

30 CL-1608 ADJUSTING LOCK ~CRE\I NUT TCB 1826 Up 2 

30A CL-4807 ADJUSTING LOCK PIN TCB 501 TO 1825 I 

31 Cl-5215 ADJUSTING LOCK SCREW TCB 1826 Up 2 

31A CL-4808 ADJUSTING LOCK TCB 501 70 1825 I 

33 CL-4339-1 CONNECTING LINK 3 
34 CL-4341 LINK PIN, SHORT 3 

CL-4347 STEEL WASHER, 3/8" I.D. x 7/8'" 0.0. x No. 16 GA. 3 
CL-4597 SPRING COTTER, 1;8 x 5/8" 3 

35 CAMSHAFT LUBRICATOR TeB 541 UP 3 
36 CAM SHAFT, COMPLETE (ORDER 55231 DYA) 3 
36 UCL-2-4337-

2-S3A ISET OF THREE CAM SHAFTS AND SET OF SIX CAM BLOCKS, 
43248 0 (WILL WORK fOR ·55231 DXA) I 

37 cL-4340 II NK PIN, L{)NG 3 
CL-4347 STEEL WASHER, 3/8" I.D. x 7/8" 0.0. x No. 16 GA. 3 
CL-4597 SPRING COTTER, 1/8 x 5/8" 3 

38 CL-4351 RETURN SPRING 3 
39 CL-4350 RETURN SPRING PIN 3 

CL-3923 SPRING COTTER, 1/16 X 1/2" 3 
40 CL-4799 SCREW LOCK (fOR CAM BLOCK SCREWS) 6 

41 CL -3478 CAM BLOCK (ORDER 43248 D) 6 J. ;/_ 
41 UCL-3478-s6 SET OF SIX CAM BLOCKS, COMPLETE I ~ .. ~ 
42 CL-4175 CLUTCH fACING PACKAGE (2 FACINGS) 1 

43 CL-1011-5 TUBULAR RIVETS 24 

PRINTED IN UNITED ,STATES OF AMERICA 



-129- GENUINE 

MEMORANDA ~PAR'S 



_--'I 

234, 
" I ~ -' I '/y 

~, 

~ /J.,. 
'~ I ' I 

' I " \ \ 

,I i3i2 14 

""'17 

T9 

See Fuel and Gasoline Tank and P;n;nn-

~~ 
I 

8 
5 8, 
I , 
I ' 

J. 7 

'0,. 
1, 

I I 

1'1 10 

Ji?~ 

! _-25 

-" 
28A<- -----28 

~ 

/ 

,.- See Radiator Shutter and Controls 

~ 
27 27A 28 29 30 31 32 33 \ 

; i;:.' : : 34 

~/ ~"'l.J.li ~/ 

38 39 

40 
.".'~ 

. 35 38 , , 
/ i 
/~ 

/ 
, r;;;=Y§l 

ENGINE CONTROLS, INSTR~TS, DASH AND COWL 
Reference numbers only are shown in iltust"-_ .. )Us~ I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

e 
G 

10 
!::r: 
!~ 
rn 
rn ....... 
rn 

UJ 
o 

~; 
d!: 
:=II:J'Z 
-...-11"1 



PART 
NUMBER 

41597 D 
8427 DX 

96i4D 
53904 D 

48906 D 

53907 D 
8485 DAX 

964'1 DA 

Q 50 15 
41597 D 

53903 D 

15041 H 

15033 H 

1'5668 D 
H 4213 

'52404 D 
52405 D 

8484 DAX 

9644 D 

41958 DA 

53902 D 

54024 DC 

54025 DC' 

58318 DA 
52272 D 

I 

2 

2 

3 

4 

5 
6 

6 

7 
8 

9 

10 

II 

II 
12 

1'1 
14 

1'5 

1'5 

16 

17 

18 

18 

18 
19 

- 131 - GENUINE 

CHASSIS ~PAR'S 
DESCRIPTION SERIAL NUMBER 

ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL 

COMPRESSION RELEASE LEVER HANDLE (USED WITH LEVER 8427 DX) I 
COMPRESSION RELEASE LEVER WITH HANDLE, 41597 D (TO 9) I 

( 96i4 D WILL WORK) 
CO~PRESSION RELEASE LEVER (TD 9) (842-7 DX WILL WORK) I 

COMPRESS I ON RELEASE ROD (TO 9) I 
HEX. NUT, 3/8" N.F. 2 
COTTER PI N, 1/8 x 3/4" I 

COMPRESSION RELEASE ROD ADJUSTING BLOCK (TO 2) I 

COTTER PIN, 3/32 X 3/4" I 

GOVERNOR CONTROL LEVER SHAFT I 
GOVERNOR CONTROL LEVER WITH HANDLE, 41597 D (TD 9) 

(964'5 D WI LL WORK) . 
(WITH LUBRICATOR Q 5015 WILL WORK FOR 8485 DX) I 

GOVERNOR CONTROL LEVER (TD 9) (848'5 DAX WILL WORK) 
(WITH LUBRICATOR Q 3615 WILL WORK FOR 8485 DX) I 

GOVERNOR CONTROL LEVER LUBRICATOR TCB 3097 Up I 

GOVERNOR CONTROL LEVER HANDLE (TO 9) 

(USED WITH LF:VERS 8484 DAX AND 8485 DAX) I 
GOVERNOR CONTROL ROD (m 9) I 

HEX. NUT, 1/2" N.F. I 

COTTER PIN, 1/8 X 3/4" I 

GOVERNOR CONTROL ROD AOJUSTING YOKE PIN (TO 9) I 
COTTER PIN, 1/8 X 3/4" - I 

GOVERNOR CONTROL ROD ADJUSTING YOKE (TO 9) 
(WILL WORK FOR 15668 D) I 

GOVERNOR CONTROL ROD ADJUST I N'. YOKE (T!?...9LiPRDER 15(lJ3 H) I 
COMPRESSION RELEASE LEVER PIVOT PIN (TD 9) I 

COTTER PIN, 1/8 X I" I 

COMPRESSION RELEASE LEVER RETURN SPR IRG (TD 9) I 

COMPRESSION RELEASE LEVER RETURN SPRING LINK (TD 9) I 

COTTER PIN, 1/8 X 1/2" I 

GOVERNOR CONTROL LEVER WITH HANDLE 41597 D (T 9) 
(9644 D WILL WORK) 

(WITH LUBRICATOR Q 5015 WILL WORK FOR 8484 DX) I 

GOVERNOR CONTROL LEVER (T 9) (8484 DAX WI LL WORK) ) 

(WITH LUBRICATOR Q '501'5 WILL WORK FOR 8434 DX) I 
GOVERNOR CONTROL ROD ADJUSTING BLOCK (T 9) I 

COTTER PIN, 3/32 X 5/8" I 

Gov ERNOR CONTROL ROD (T 9) ., I 

HEX. NUT, 3/8" N.F. 2 
COTTER PIN, 1/8 x 5/8" I 

DASH AND COWL, COMPLETE (T 9) (KEROSENE OR DISTILLATE-GAsOL INE) I 

CAP SCREII, 1/2 X 1-1/2" N.C. HEX. HEAD 2 

WELDING AUT, 3/8" N.C. 4 
ALUMINUM RIVET, 7/64 X 3/8" FLAT HEAD 4 
LOCKIIASHER, 1/2" 2 

DASH AND COIIL, COMPLETE (TO 9) I 

CAP SCR.EW, 1/2 X 1-1/8" N.C. HEX. HEAD 2 
WELDING NUT, 3/8" N.C. 4 
LOCKWASHER, 1/2" 2 
ALUMINUM RIVET, 7/64 X 3/8" FLAT HEAD 4 

DASH AND COIIL, COMPLETE (T 9) (HIGH COM~RESSION GASO~INE) I 

CHOKE CONTROL ROD AND BUTTON (T 9) I 

COTTER PIN, 1/16x 1/2" I 



-132 - GENUINE 

CHASSIS ~PAR'S 
PART REF. 

DESCRIPTiON I SERiAL NUMBER 
NO. l-NUMBER NO. REQ'O 

54860 D 19 CHOKE CONTROL ROD AND BUTTON (TD 9) (HOOD SiDE DOOR - SPECIAL) 1 
(ELECTRIC STARTING - SPECIAL) (0ALSO USED ON MODIFIED UNITS 

BUCYRUS-ERIE No. 30 ) I 
COTTER PIN, 1/16 X 1/2" I 

4193 4 DB 20 01 L PRESSURE GAUGE I 
HEX. NUT, No. 12 - 24 N,C. 2 

60805 D 21 Oil PRESSURE GAUGE CLAMP 1 

53031 D 22 01 L PRESSURE GAUGE CLAMP STUD WASHER (SHAKEPROOF No, 1112) 2 

29898 D 23 Oi l PRESSURE GAUGE COUPLING NUT (IN GAUGE) I 
57728 DX 24 01 L PRESSURE GAUGE TUBE WITH 2 NUTS, 29898 D 

(GAUGE ~o ENGINE) 1 

29898 D 25 Oil PRESSURE GAUGE COUPLING HALF UNION NUT I 

2990 1 D 26 OIL PRESSURE GAUGE COUPLING HALf UNION ( IN ENGINE) I 

29901 DX 26A Oil PRESSURE GAUGE COUPLING HALF UNION WITH NUT, 29898 D 

(IN ENGINE) I '1:-

8732 D 27 Sw I TeH KNOB I 
27/1, LOCKWASHER, No. 10 (CADMIU1-I PLATED) I I 

565 17 D 28 Sw I TeH ~10UNT I NG NUT 1 

56519 D 29 SWITCH PLUNGER DUST SEAl I 

55440 D 30 SWITCH MOUNTING NUT lOCKWASHEIl (SHAKEPROOF No. 1226) 

(CADMIUM PLATED) I 

56507 D 31 IGNITION SWITCH SPACER (T 9) I 

54207 D 32 MAGNETO 1 GN I T ION S\, I TeH I 

SLOTTED SCREW, No. 8-32 x 1/4" ROUND HEAD (CADI~IU~I PLA TED) I 

LOCKWASHER, No.8 (CADMIUM PLATED) I ~/-28500 H 33 MAGNETO IGNITION Sw I TeN CABLE lNSUlATING SLEEVE 

(ORDER 45027 H) (T 9) 2 

45027 H 33 MAGNETO IGNITION SWITCH CABLE INSULATING SLEEVE 

(Will WORK fOR 28500 H)(T .9) 2 

28428 D 34 MAGNETO IGNITION SWITCH CABLE CLAMP (T 9) 2 

59116 D 35 MAGNETO IGNITION SWITCH CABLE II ITN 2 SLEEVES, 115027 HAND 

TERMINALS (T 9) 1 

55471 D 36 MAGNETO IGNITION SWITCH CABLE CliP (T 9) I 

SLOTTED SCREW, No, 10 - 32 x 5/16" FILLISTER HEAD 

(CADMIUM PUTEO) I 

LOCKWASHER, No, 10 (CADMIUM PLATED) I 

42911 DB 37 HEAT INDICATOR (TRACTOR WITH RADIATOR SHUTTER) I 
HEX, NUT, No. 12 - 24 N.C. 2 

50417 D 38 HIOAT I NO I ci. TOR CLAMP I 

53031 D 39 HEAT INDICATOR CLAMP STUD WASHER (SHAKePROOf No. 1112) 2 

51510 D 40 HEAT INDICATOR REDUCING BUSHING I 

52270 D 41 PRIMER CONTROL ROD AND BUTTON (ID 9) TCB 501 TO 2455 I 

COTTER PIN, 1/16 x 3/8" 1 
-

4,)248 D DASH SPACER (TD 9) TCB 2071 UP 2 

WASHE~ 9/16" I,D. x 1-3/8" O,D. x No. 12 GA. x 

55754 D DASH SPACER (T 9) TCB 2071 Up 2 

WASHER,9/16" I .D. x 1-3/8" O,D, x No. 12 GA, x .. 

63782 D HEAT INDICATOR (WORK RANGE 130 0 TO 160~ 
(Low BOILING POINT SPECIAL) I 

64071 D low BOILING POINT THERMOSTAT AND HEAT INDiCATOR ATTACHMENT 

(SPEC I AL) (CONSISTING OF THERMOSTAT AND HEAT I HOI CATOR 63782 D) {,Z-(SEE ~FAN AND WATER PUMP") 1 --" 
(.) - FOR TABULATION OF MOOIFICATIONS SEE INTRODUCTION PAGE 

... ;; PED @evu.ed 2~ 48) 1\ AS KEQU! 
PRThi"TED IN t1NlTED STATES OF AMEmc..i 



- 133-

CHASSIS 

I--~ 
TD-9 

Modified Uni!. 

----80 

Modified Units 

Reference numbers only aTe shown in illustration. Use I H C part numbers i.n ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

AIR CLEANER AND CONNECTIONS 

56508 D I AI R INTAKE CAP (NOT PRE-CLEANER) I 

55746 DAX 2 ENGINE BREATHER TUBE EXTENSION WITH BOLT I 

47415 H 3 ENGINE BREATHER TUBE EXTENSION ANCHOR BOLT 

LOCKIIASHER (SHAKEPROOF No. 1128-1 ) 1 
'; 

52251 DX 4 AIR CLEANER PIPE WITH FLANGE (TO 9) 1 
HEX NUT, 3/8" N ,C. 2 

45822 D 5 AIR CLEANER PIPE HOSE, 2-1/4 x 2-1/4 x 7/32" THICK, I 
8 PLY (TD 9) 1 

45813 D 6 AIR CLEANER PIPE HOSE CLAMP 2 

51942 DX '7 AIR CLEANER PIPE ELBOW WITH FLANGE I 

CAP SCREW, 1/2 )( 1-1/4" N.C. HEX. HEAD 2 
LOCKWASHER, 1/2" 2 

51939 D 8 AIR CLEANER PIPE ELBOW FLANGE GASKET (TO 9) I 

'ilg,g D g AIR CLEANER PIPE .fLANGE GASKET (TO 9) I I 



f)8 -134 - ;IIIIE 
CHASSIS 

I H C PART REF. MFR'S. 

f 

NO. ~ ••..••• 
NUMBER NO. NUMBER DESCRIPTION SERIAL NUMBER 

REQ'O 

51940 0 10 AIR CLEANER PIPE HOSE, 2-1/4 X 2-3/4 x 7/32" TH I C K, 

8 PLy I 

52250 OX II lAIR CLEANER PIPE WITH FUNGE (T 9) I 

CAP SCREW, 1/2 x 1-1/4" N.C. HEX. HEAD 2 
LOCKWASHER, 1/2" 2 

62466 0 II AIR CLEANER PIPE (aUSED ON MODIFIED UNITS AOAMS 75) I 

51939 0 12 AI R CLEANER PIPE FLANGE GASKET (T 9) I 

51941 0 13 AIR CLEANER Top COVER (ON ENGINES WITH BOSCH I NJECTI ON PUMP) 1 

CAP SCREW, 1/2 X I" N.Co HEX. HEAD 2 

LOCKI/ASHER, 1/2" 2 

64638 0 IjA AIR CLEANER Top COVER (ON ENGINES 14ITH IHe INJECTION PUMP) I 

CAP SCREW, 1/8 X I" N.C. HEX HEAD 2 

lOCKWASHER, 1/2" 2 

51939 0 14 AIR CLEANER Top COVER GASKET I 

i 
8722 OA 15 AIR PIPE (NOT PRE-CLEANER) I 

CAP SCREW, 3/8 x I" N.C. HEX.·.HEAD 2 

CAP SCREW, 3/8 x 3-3/4" N.Co HEX. HEAD I I 
lOCKWASHER., 3/8" 3 ,--. 

8482 0 16 CONTROL HOUSING AND AIR CLEANER Top I 

CAP SCRE,I, 1/2 X I" N.C. HEX. HEAD 2 

CAP SCREW, 1/2 X 1-1/2" N.C, HEX, HEAD 2 

HEX. NUT, 1/2" N.C. 2 

lOCKWASHER, 1/2" 4 

11917 DC 17 AIR CLEANER GASKET I 

56480 D 18 2P-3647 BODY, COMPLETE I 

67 I 1-5 0 20 2P-4887 HOUSED SCREEN AND BAFFLE,COMPLETE 
I (WILL WORK FOR 54262 D, 54273 D AND 54276 D) I 

62440 0 21 AIR CLEANER SUPPORT 

(®USED ON Moo I F I ED UN I TS ADAMS 70, 80 AND 86) I 

6246,) D 21 A I R CLEANER SUPPORT (® USED ON MOD I F I ED UNI TS ADAMS 75) I 

56482 0 22 p-2823 OIL CUP RETAINING CLAMP, COMPLETE I 

'59860 0 22 P -3951 OIL CUP RETAINING CLAMP 

I (aUSED ON MODIFIED UNI·TS ADAMS 70, 75 AND 80) I 

56481 0 I 23 P-3655 01 L cUP, COMPLETE I 

55868 ox 24 AIR CLEANER, COMPLETE (DONALDSON 8n ) I 

CAP SCREW, 1/2 x 3-3/8" No.C, HEX. HEAD 3 

I LOCKIIASHER, 1/2" 3 

I {\)".;-
. 

\ 

I ~ - FOR TABULATION OF MODIFICATION SEE INTRODUCTION PAGE -"' 
I - -



-135- HUlME 

CHASSIS ~PARH 
'i C. PART JREF. MFR'S, I DESCRIPTION I I 

NO. I <..lUMBER NO. NUMBER SERiAL NUMBER 
REQ'O 

21526 0 25 GOVERNOR CONTROL LEVER STOP SCREW 

(WILL WORK FOR 55748 0) TCB 2750 Up I 
HEX. NUT, 3/8" N.C. I 

55748 0 25 GOVERNOR CONTROL LEVER STOP SCREW (ORDER 21526 oj TC8 501 TO 2749 I 
HEX. NUT, 3/8" N. Co I 

5')78) 0 26 2P-3665 BODY, COMPLETE (0 USED 0\·\ MODIFIED UNITS ADAMS 70, 75, AND 80) I 

55693 DX 27 AIR CLEANER BRACKET WITH BAND 

( 2) USED ON MOD \ F I ED UNITS ADAMS 70, 75, 80 AND 86) I 

61001 OAMX 28 AIR CLEANER PIPE 

( 0 USED ON MOD I F I ED UN I TS ADAMS 70, 80 AND 86) I 

53955 0 29 AIR CLEANER PIPE GASKET 

(0USED ON MODIFIED UN I TS ADAMS 70, 30 AND 36) I 

55691 ox AIR CLEANER COMPLETE (OONALDSON 8") 

I (0USED ON MOD I F \ ED UNITS ADAMS 70, 75, 80 AND 36) I 

I 

54262 0 p-1613 HOUSED SCREENS (ORDER 67118 D) I 

54273 0 P-3520 HOUSED SCREEN AND BAFFLE, COMPLETE (ORDER 67113 D) I 

54276 0 I p-1614 SCREEN CLAMP, COMPLETE (ORDER 67113 D) 
. 

I 
MACHINE BOLT, 1/4 x I" N.C. FILLISTER 

HEAD AND NUT I I 

I 
INJECTION PUMP AIR CLEANER 

(POI Engines Equipped with I H C Fuel Injection Pump) 

646ho ,\0 INJECTION PUMP AIR CLEANER, COMPLETE I 

94,)4 0 ~I INJECTION PUt4P AIR CLEANER BODY CAP I 

64576 0 32 INJECTION PUMP AIR CLEANER BODY GASKET I 

64578 0 ~~ INJECTION PUMP AI R CLEANER F I L TER ELEMENT RETA I NER 2 

64577 0 34 INJECTION PUMP AIR CLEANER F IL TER ELEMENT 2 

94530 35 INJECTION PUMP AIR CLEANER BODY I 

~- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

I 



~ _____ -1 
~ _____ 2 

__ 3 

See me 
injectioll1l Pwnp 

- 136 -

CHASSIS 

21-

1!)---~ 

20-----~ 

GENUINE 

~PAR'$ 

,4.:i _ See Cruri:mi"l1!toB' 

\.'~'~~< //~ \ \ ~. ---=:~::-- s~ lF1Vl!/!l1 !njediol'l Pwnp 

./~/---
~ 7' /// - See Fuel Filter 

I 

11---- ~'_r-r-_'" 

17 18 
I \ 
I \ 

~ 
\ 

9---
J 

\ , 111 
1'3 14115J 

TD-9 ENGINE EQUIPPED WITH BOSCH FUEL INJECTION PUMP 

SI1!e injl1!ctiol:l Pump-_ 
AiJr CHeal'lell" 2S~:-

1J!1}--- " 

\ 
\ 

'\ \ \ \ 

31l 3637 81l 

\ 
\ 
\ 

Hi 

22--_ 
23 ----_ 

---
"'See VVater Trap 

TD-S ENGINE EQUIPPED 
WITH I.H.C. FUEL INJECTION PUMP 

---·s~ Carburetor 

.0"" ~ Fuel Pump 
.vli\~=<r"-

I 
I , , 

46 44 46 
T.9 

, 

" I 

t , 
Iii 

FUEL AND GASOLINE TANKS, PIPING AND GASOLINE STRAINER 

Reference numbers only are shown in illus~ratjon" Use I H C part numbers in ordering. 

'",:--:: 

"f1:j:'W:iW:l::)~i!liillli;::i'o; g,T-- -~2 
~ __ --53 



£:'.·.··.··· •. ·1 
~i 

PART 
NUMBER 

23995 DA 
23977 DA 
46308 DBX 

26242 D 

29899 D 
57296 0 
57295 OX 

37165 0 
57729 ox 

37165 0 
37323 0 
37323 ox 
37165 0 
42406 ox 

56597 0 

56597 ox 

57543 ox 
37165 D 

'i6,)97 0 
56597 DX 

53988 D 

53989 0 
42385 0 

42387 D 
42495 0 
53880 DAX 

60188 QAX 

I 
2 

3 

4 

5 
6 

7 

8 
9 

10 
10 
10 
\I 
12 

12 

12 

13 
14 

I') 
15 

16 

17 
18 

19 
20 
21 

21 

-137 -

CHASSIS 
DESCRIPTION SERIAL NUMBER 

FUEL AND GASOLINE TANKS. PIPING AND GASOLINE STRAINER 

GASOLINE TANK fiLLER CAP WITH GASKET, 23977 DA I 
GASOLINE TANK fiLLER CAP GASKET I 
GASOLINE TANK, WITH fiLLER CAP, COMPLETE (T 9 OR TO 91 

(NOT HIGH COMPRESSION GASOLINE) I 
CAP SCREW 3/8 X 3/4" N.C. HEX HEAD 4 

LOCKWASHER, 3/8" 4 

GASOL I NE TUB E CL I P fELT (TO 9) I 
GASOLINE TUBE COUPLING NUT (IN CARBURETOR) (TO 9) I 
.GAsoLINE·TuBE CLIP (DIESEL) I 
GASOLINE TUBE WITH NUT, 29899 0 (GAsOL INE TANK 'TO CARBURETOR) 

(TO 9) I 
fUEL RETURN TUBE COUPL I NG NUT (I N PUMP l(ID 9) (SEE NOTE ItA") I 
fUEL RETURN TUBE WITH NUT, 371650 (PUMP TO RETURN PIPd 

(TIl q) (SEE NOTE "A") I 
fUEL TUBE COUPLING NUT (ON WATER TRAP)( TO 9) I 
fUEL PIPE TO WATER TRAP ELBOW (TO 9) I 
fUEL PIPE TO WATER TRAP ELBOW WHH NUT, 37165 0 (TO 9) I 
fUEL RETURN TUBE TO fUEL RETURN PIPE COUPLING NUT (TO 9) (SEE NOTE "A") 1 • 

fUEL RETURN PIPE ELBOW WITH COUPL I NG NUT (TO 9) 

(ORDER 56597 ox) TCB 501 TO 504 I 
fUEL RETURN PIPE COUPLING (fRONT END OF fUEL RETURN PIPE) 

(TO 9) TCB 505 UP 1 
fUEL RETURN PIPE COUPLING WITH NUT, 371650 

(fRONT END OF fUEL RETURN PIPE) (TO 9) TCB ')0') UP 1 
fUEL TUBE WITH 2 NUTS, 37r65 o (fUEL PIPE TO WATER TRAP )(TD 9) (SEE NOTE "A") I 

fUEL TUBE TO fUEL PIPE COUPLING NUT (TO ·9) (SEE NOTE "A") I 

fUEL PIPE COUPLING (fRONT END OF fUEL PIPE) (TO 9) (SEE NOTE "A") TCB 505 UP I 
fUEL PIPE COUPLING WITH NUT, 37165 0 (fRONT END OF fUEL PIPE) 

(WILL WORK FOR 42406 OX)(TD 9) (SEE NOTE "A") TCB 505 Up I 

fUEL .PIPE I 
PLOW BOLT, 3/8 X I" N.C. SQUARE HEAD I 
HEX. NUT, 3/B" N.C. I 
LOCKWASHER, 3/8" I·· 

fUEL RETURN PIPE (TO 9) I 

fUEL PI PECLAMP, OUTER(TD9) I 

CAP SCREW, 3/B X 1-3/4" N.C. HEX. HEAD I 

LOCKWASHER, 3/8". 
., 

I 

fUEL TANK fiLLER CAP WITH GASKET, 424950 I 

fUEL TANK fiLLER CAP GASKET I 

fUEL TANK, COMPLETE WITH fiLLER CAP (ORDER 60188 DAX) .TCB 50 I TO 2254 I 

CORK, 5/16 x 7/16" DIAMETER X 5/B"-LONG I 

PIPE PLUG, 1/4" (T 9) I 

PIPE PLUG, 1/2" I 

fUEL TANK, COMPLETE WITH fiLLER CAP (WI LL WORK FOR 53880 OAX) TCB 2255 UP I 

CORK, 5/16 X 7/16" DIAMETER X 5/8" "LONG' I 

PI PE PLUG, 1/4" (T 9) I --
PIPE PLUG, 1/2" I 

.oi~ ,i ON TRACTORS EQU I PPED WITH BOSCH PUMP 
·jE,f· Q!LJ.RACJORS. ElIU I PPED WITH IHC PUMP 



-138 - GENUINE 

~PAR'S CHASSIS 
PART REF. 

I NO. g NUMBER NO. DESCRIPTION SERIAL NUMBER 
REQ'O 

28899 DB 22 FUEL RETURN TUBE (TO 9) I 
48233 D 23 FUEL RETURN TUBE ELBOW (REAR END FUEL RETURN PIPE) (TD 9) I 
51849 DX 24 FUEL RETURN STAND PIPE WITH ELBOW (TO 9) I -
53953 D 25 FUEL SHUT-OFf VALVE (TO 9) I 
53954 D 26 FUEL TUBE (SHUT-OFF VALVE TO FUEL PIPE )(NOT HI GH SEAT) I 
61248 D 26 FUEL TUBE (SHUT-OFF VALVE TO FUEL PIPE)(HIGH SEAT - SPEC I AL) TCB 2390 UP I 
48232 D 27 FUEL TUBE ELBOW (REAR END OF FUEL PIPE) I 

37323 D 28 INJECTION PUMP AIR CLEANER TUBE ELBOW (SEE NOTE "B") 2 
29899 D 29 GASOLINE TANK SHUT-OFF VALVE COUPLING NUT (T 9) I 

3716,) D 29 INJECTION PUMP AIR CLEANER TUBE NUT (SEE NOTE "B") 2 

6')092 D 30 INJECTION PUMP AIR CLEANER TUBE 

(0USED ON MODIFIED UNITS ADAMS 80 AND 86) (SEE NOTE 118") I 
64641 DX 30 INJECTION PUMP AIR CLEANER TUBE WITH 2 NUTS, 37165 D (SEE NOTE "B") I 
1644,) D 31 INJECTION PUMP AIR CLEANER TUBE CLIP FELT (SEE ·NOTE "B") . I 

2312~ D 32 INJECTION PUMP AIR CLEANER TUBE CLIP 

( 0USED ON MODIFIED UNITS AOAMS 80 AND 86) (SEE NOTr nB") I 

29')38 D 32 INJECTION PUMP AIR CLEANER TUBE CLI P (SEE NOTE IIS") I 

",631 TM 33 FUEL RETURN TUBE ELBOW (®USED ON MODIFIED UNITS ADAMS 80 AND 86)(SEE NOTE "B") I 

5635 TM 33 FUEL RETURN TUBE NUT (0USED ON MODIFIED UNITS,ADAMS 80 AND 86) (SEE NOTE "B") , I 

38026 DM 33 FUEL RETURN TUBE CONNECTOR (SEE NOTE "B") , I 

67922 D 34 PRIMARY PUMP FILTER, COMPLETE (SEE NOTE "B") I 

22,)10 0 3') FUEL TUBE ELBOW (SEE NOTE liB") I 

6"'\127 DAX 36 FUEL TUBE WITH NUTS AND NIPPLES (FUEL PIPE TO WATER TRAP) (SEE NOTE liB") I 

6'<,128 DX "'\7 FUEL RETURN TUBE WITH 2 NUTS, 3716,) D(PRIMARY PUMP TO RETURN PIPE),(SEE NOTE "B") I 

50500 DA 38 GASOLINE TANK SHUT-OFF VALVE (T 9) ('} (KEROSENE OR OISTILLATE'GASOLINE) I 
')0')00 DAX 38 GASOL I NE TANK SHUT -OFF VALVE WITH NUT, 29899D (T 9) -CKEROSENE OR D I ST I LLA TE GASOL I NE) I 

6')8"'\"'\ D 38 FUEL PIPE COUPLING (SEE NOTE liB") I 

29899 0 39 GASOLINE TUBE COUPLING NUT (T 9) I 

61508 ox 40 GASOLINE TUBE WITH 2 NUTS, 29899 D (GAsoLINE TANK TO FUEL PUMP) 

(T 9) I 
51850 0 41 FUEL SHUT-OFf VALVE(T 9) (KEROSENE OR DISTILLATE GASOLINE) I 

'119"'\"'\ D 41 GASOLINE SHUT-OFF VALVE CONTROL ROD COUPL I NG (T 9) 

(KEROSENE OR DISTILLATE GASOLINE) I 

COTTER PIN, 1/8 X 3/4" I 

52275 D 42 GASOLINE SHUT-OFF VALVE CONTROL ROD AND BUTTON (T 9) 

(KEROSENE ,OR DisTILLATE GASOLINE) I 

56070 ox 43 ' fUEL TANK SUPPORT BRACKET, R. H. WITH GUSSETS 

'(HIGH SEAT - SPECIAL) I 

CAP SCREW, 1/2 X I" N.C. HEX. HEAD 3 
LOCKWASHER, 1/2" 3 

57982 D 43 FUEL AND GASOLINE TUBE 90° TEE (IN FUEL PUMP) (T 9) I 

57982 DX 43 FUEL AND GASOLINE TUBE 90 0 TEE WITH NUT, 29899 D 

( I N FUEL PUMP) (T 9) I 

29899 D 44 FUEL TUBE COUPL I NG NUT (T 9) - 2 

56069 ox 44 FUEL TANK SUPPORT 'BRACKET, L.H. WITH GUSSETS 

(HIGH SEAT - SPECIAL) I 

CAP SCREW, 1/2 X I" N.C. ~EX. HEAD 3 
LOCKWASHER, 1/2" 3 I 

61'109 ox 4,) FUEL TUBE WITH 2 NUTS, 29899 0 (FUEL PIPE TO FUEL PUMP) 

(T 9) " 
I 

NOTE - "B" ON TRio CTORS EQU I PPED WITH IHC INJECTION PUMPS 

(.) _ FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE . 
.(Reviaed 2.'46) 

"PBJNTED m tJNlTEIj STATES OFAMJ 



-139 -- GENUINE 

CHASSIS G]DPARTS 
PART REF. 1 NO. 

NUMBER NO. 
DESCRIPTION SERIAL NUMBER 

REQ'O 

')70')0 0 46 FUEL PIPE COUPLING (FRONT END OF FUEL P~PE) (T 9) I 

')70,)0 ox 46 FUEL PIPE COUPLING WITH NUT, 29899 0 
(FRONT END OF FUEL PIPE) I 

'i61')1 0 47 FUEL PIPE BOLT SPACER (T 9) 2 

'iIB'i2 0 48 FUEL SHUT-OFF VALVE CONTROL ROD AND BUTTON, COMPLETE 

(T 9) (KEROSEN& OR OISTILLAT~ GASOLINE) TGB 'i01 TO 2720 I 
COTTER PIN, 1/8 X I" I 

5312-'2 0 48 FUEL SHUT-OFF VALVE CONTROL ROD AND BUTTON (T 9) 
(KEROSENE OR DISTILLATE GASOLINE) TGB 2721 UP I 

COTTER PIN, 1/8 X I" I 

50149 0 49 fUEL PIPE CLAMP OUTER (T 9) I 
CAP SCREW, 3/8 X 1-1/2" N.F. HEx. HEAD I 
LOCKWASHER. 3/8" I 

'i6~96 0 'i0 fUEL SHUT-OFF VALVE CONTROL ROD BRACKET (T 9) 
(KEROSENE OR DISTILLATE GASOLINE) I 

CAP SCREW, 3/8 X 3/4" N.C. HEx. HEAD I 
HEx. NUT, 3/8" N.C. I 
LbcKWASHER, 3/8" I 

')39')3 0 '51 fUEL SHUT-OFF VALVE (T 9) (HIGH COMPRESSION GASOLINE-SPECIAL) I 

'i3882 0 'i2 fUEL TANK SUPPORT R.H. I 
CAP SCREW, 1/2 X I" N.C. HEX. HEAD 3 
CAP SCREW, 1/2 X 7/8" N.C. HEX. HEAD I 
LOCKWASHER, 1/2" 4 

')3884 0 53 FUEL TANK SUPPORT BRACKET, R.H. (NOT HIGH SEAT) I 
CAP SCREW, 1/2 X I" N.C. HEx. HEAD 3 
LOCKWASHER, 1/2" 3 

53883 0 54 FUEL TANK SUPPORT BRACKET L.H. (NOT HIGH SEAT) I 
CAP SCREW, 1/2 X I" N.C. HEX. HEAD 3 
LOCKWASHER, 1/2" 3 

53881 0 55 FUEL TANK SUPPORT, L.H. I 
CAP SCREW, 1/2 X I" N.C. HEX. HEAD 3 
CAP SCREW, 1/2 X 7/8" N.C. HEX. HEAD I 
LOCKWASHER, 1/2" 4 

I H C PART REF. MFR'S. I DESCRIPTION 1 SERIAL NUMBER NO. 
NUMBER NO. NUMBER REQ'O 

GASOLINE STRAINER (Imperial Brass Mfg. Co.) (Diesel) 

51066 DB 46 43121 GASOLINE STRAINER (64049 0 WILL WORK) I 

51066 OBX 46 GASOLINE STRAINER WITH COUPLING NUT, 298990 I 

64049 0 46 43636 GASOLINE STRAINER (51066 DB WILL WORK) I 

6401\9 ox 46 GASOLINE STRAINER WITH NUT, 298990 I 

29899 0 47 81-L COUPLING NUT I 

54486 0 48 43121-1 STRAINER BODY WITH TUBE (64967 D ~ILL WORK) I 

64967 0 48 43636-1 STRAINER BODY (GREY IRON) (,)4486 D WILL WORK) I 

17564 0 49 26984 BAIL, ASSEMBLY I 

52855 0 50 43078-3 STEM, ASSEMBLY I 

13193 0 51 25857 STRAINER GASKET I 

13194 0 52 25854 STRAINER SCREEN I 

13191 0 53 STRAINER BOWL (BRASS) (SPECIAL) I 

51344 V 53 25858 STRAINER BOWL (GLASS) I 

17565 OA 54 27208 NUT AND CAP, ASSEMBLY I 



1il 

t 
'" .~ 
s·· 

'\:, 

1 

~I 
I 
1 

44 

I 
!iJ 

I" 
~ a, .. 
~ 

. ~ 

e 

, 2 

J}:t.~--:.: c:::=~ < ~., '., ••.... , •.•• , 

•.. , ~ / 111------==: 
@ 3 4 G) G) ~---_--

26 27 28 
I 1 1 

i' : : '.-' I f ;1 . ., 

29 30 31 
1 \ 
I I 

I , 33 , , 
I , 
I :=~-----i I - . 

25',~~ ~ " «i ~-----32 

§5;. t 

(;(;(; y~~~, ~~ 
V V" ~ I \ , , r , '. 

45 46 47. 48 49 50 51 52 53 54 

Q~ ~'i , , I t 
, I r I 
1 1 1 r 
, I I I 

56 5758 59 

-14 

~ ___ ---16 

~~Q_-:---17 
-----18 

.§\-fJ----- 19 
~---20 

~ ---21 

---22 

34 31.\ 36 
1 \ \ 

~, I 
38 39 40 41 42 

I I 1 
1 I I 
1 1 I .lb. 

__ _ __ ...,...-/43 

: e~" "P"~~1 I I' I \ I I I I r , I I I I 
I I I V I I I J I I \ I I 

60 61 62 63 64 65 66 67 68 69 70 71 72 

8·776A 

TRANSMISSION GEAR SHIFTER MECHANISM AND TRANSMISSION 

Reference numbers only are ShoOlustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustratio 1he same as corresponding parts shown with numbers. 

A.' 
~ 

e 

() 

~ 
r:n 
r:n 
00 

-<=" a 

ee 
~c:: .,. 
::D z­..... 
~fII 



PART 
NUMBER 

18585 DA 

. 57925 D 

... 03320.[L .. 

... 62.713 ()~ . 
.. 5A 

41823.0. ..8 ..... GEAR.5HJfT~R ~.A I .. L. 1'0Pp.EJB~LL . ~P'.R INIl.laRDER. 94J63.oL 

....... 4'i96.0;~ 9-- G.EAR SIlJ.fTER.8uLf'QnUBALL,J!2"(J31220 .WJLL.WORKL. 

. 534.79.01\,; 10 . F'OlfRT!UNI?CLfJH GEAIl.SHIITERJ:D.RJ<.JQ!lD~R531!{l9 OA.L 

.... 53!!aQ:DA: .J.O __ .. ltI~. AN.!L5I:H .. G.E.AR. SH.I.f'T. RAJ.L. !\NP .. F'.9.F!l5 ........... . 

. : 534JfLoA ...... tL ... 2~D. A!'Ip.3B.I1.GE~R~HJfTE!lF.9.R!< .(ORD~R.531t81.0,A.L 

... Fi::l.48I .. DA ..... _1.'-'. .... 2ND ... AND .. 3RD.JlEAR.S.HJ£J ... RAI.L. A.ND.I.ORK....... ..... . 

:-; 2: ::. {'. SERIAL NUMBER 

534no:t. jLL!l\LA~RREYER~F;.G.~AR.SHE'T_E:1'!.f0.RJ«()!I~E.R~9lf§7P.)... . "'i:c.:''ffEl' 501 ;"r.o 1024'F 
..... 53482. oA. ) 2.1.,0': .. A.!,!D_R!;YF;1!5.F; .. G __ EA.'! .. ~HI f.'T;~1'! .~.~J!-. A'Ilti:foR:K:H)i'fD'E.~-63~67 ·.'D~. ~. __ ,~".,. ''f.c:!'f:' 59:]' f:O:,7Qg~E .. 

i ... 
2 

2 
;'4 

. '5 ::.:;Lc'i' .. ' ..••. 

.....• 

, .': . 

........ 3 ... 
. .. 3 . 
..... 3 . 

. <.-:.:.' 



TRANSIVJ]SSION::-BALL BEAIlING,.(5 ~P~EDSl'0f,lV\i'A1U:>;,;lREVERSE) 

,' .... 53683' DA 7 I 

lilJ57b 23 1RANSMISS:IONREVERSE IDLER GEAR 5HAFTBoLT.. •.•• I 
. ..... 

1 HEX~NuT,3/8"N. (.·(CASTELLATED) .. ' , 

, COTTER PI N, 3/32 x 3/4" : ".":.' I 
46905DX 24 
45361'D 25 

I 

I 

TRANSMISSION REVERSE IDLER GEAR SHAFT \11TH PLUG, 453ql D' ... ' 

..... 

6471b 26 .1 
2 

.. 
2 

17767 b 27 TRANSM I SS I ON$PlI HE SHAn BEAR I Mel; REAR (N.b:3g08) : "" ,,:,,'> . .. 
, 

I 

51 215 27 
.. , ... '.' .... , .. 

(. ".'," -
46904' DR 28 TRANSMiss ION REVERSE IDLER GEAR BUSHING " :.',. 'C' '" 

522 i8 D 29 TRA~SM I 55! ON 4TH AND 5TH SPEED Sll DING GEAR (34 AND. 38'IEETH} TCB501.TO '614. ". 
5618Bb 29 TC13615 Up 
52217 D 30 TRANSMISS ION 2ND AND 3RD SPEED SLIDING GEAR ('24' AND3()TEE:rH) 

63256 D 30 
............ 

522 16 D 31 
52237 DX 32 TRANSMISSION REVERSE IDLER GEAR (33 TEETH)(WITH 213i:ISHIN'GS) ' .... , , 

, , 

. .' ' .. , .... 

'.': :','.'" ,"':' ,..... : """ .~- ",.' '.:" I'·'" 
" •.•. : ... ,'.,_ .':.:. .... ..... •• . .......... I··... .:......... .' 

. ..: .. ,..... . ...... =: 

' .. . ...... . '.' ..... ...... .......;~ .. ,"': .•.. '. I ..... :.::. 

52220 D 33 
53632 DX 34 TRANSIHSS I O.N D~iVEN GEAR SPLIT COU·.AR (2 H,UVES} 

.' 522116 35 
46918 D 36 
8779 D 37 ·,·· ... ···::TCB 2920;Qi' •.... I' I,;' ...... . 

61180 DC 38 TRANSM I 5Si ON END COVER ... < ·tCB2810.'LJfi· '.' r ....... '. .' 

. 
6480 DCX 38 

17767 D 39 

ST 215 39 

45357 D 40 

46913 D 41 
4§9F9 42 

TRANSM I SS ION SPLI NE SHAFT FRONT BEAR I Nil RE-TAI NER"GASi<'Ei" .... .:~.·<.·I·T-··"·'- " .. . 
TRANSMISSION SPLINE SHAFtBEARING.:REJAINER, FROIH ........ :,.... ... ,:., '- .. ," •. c' 1···.1; ; ..• ".: ...... . 

: 



GENUINE 

CHASSIS (iDPARfS 
PART REF. t I NO. NUMBER NO. tlE5CR!P"'~ON SERIAL NUMBER: ; REQ"D 

45132 0 43 TRANSMISSION END COVER DOWEL PIN I 

----

i;i-
....• , .. ::." .. ' 

5222 1 0 44 BEVEL PINION AND SHAFT (12 TEETH)(ORDER 60405 D) TCB 501 ,0 2250 I 

58358 0 44 BEVEL PINION A-ND SHAFT (12 TEETH)(ORDER 60405 0) TeG 2257 Up I 
60405 0 44 BEVEL PINION AND SHAFT WITH DRIVE BEVEL GEAR 

(1'llL WORK FOR 52221 D, 58358 D, 53552 o AND 58357 1;)) I 
53635 0 45 BEVEL PIN-ION AND. SHAfT REAR BEARING CAGE SHIM (HEAVY) 2 
53636 D 46 BEVEL PINION AND SHAfT REAR B EAR I HG CAGE SHIM (MEDIUM) 2 

53637 0 47 BEVEl PINION AND SHAfT REAR BEARING CAGE SHIN (LIGHT) X 

53631 0 48 BEVEL PINION AND SHAFT REAR BEARING SNAP RING -1--·-

21560 0 49 BEVEL PINION AND SHAfT BEARING, REAR 4N.O. 1313) I 
_ 8465 0 50 BEVEL PINiON AND SHAfT BEARING CAGE, REAR I 

CAP SCREW, 1/2 X 1-1/2" N.C. HEX. HEAD 4 
lOCKWASHER, 1/2" if 

52214 0 51 TRANSMISSION, 4TH SPEED GEAR (31 TEETH) TeB 501 TO 614 I 
56187 0 51 TRANSMISSION 4TH SPEED GEAR (32 TEETH) rCB 615 UP I 

46857 I) 52 BEVEL PINION SHAfT SPACER, SHORT I 

522 13 0 53 TRANSMISSION, 2ND AND 5TH SPEED GEAR (27 AND 41 TEETH) I 

46859 0 54 BEVEL PINION SHAfT SPACER, LONG I 

52212 0 55 TRANSMISSION, 3RD AND REVERSE SPEED GEAR (35 AN~ 41 TEETH) I 
(63257 D ~IILL WORK) TeB 501 Hl 4333- I 

63255 0 55 TRANSMISSION 3RD AND REVERSE SPEED GEAR 136 AND 41 TEETH) TeB 4334 Up I 

522 15 D 56 TRANSI11SSION 1ST SPEED GEAR (46 TEETH) I 

46888 D 57 BEVEL PINION SHAfT LOCK NUT lOCKWASHER I 
46887 0 58 BEVEl PI~ION SHAFT LOCK NUT I 

ST 200 59 BEVEL PI~ION SHAfT BEARING, FRONT ( IHe) 

(WILL _WORK FOR 10691 v) I -
10691 v 59 BEVEL PINION SHAFT BEARING, FRONT (N.O. 1307) 

--
(ST 200 WILL WORK) I 

52219 OA 60 TRANSMISSION DRIVING SHHT AND GEAR (26 TEETH)(ORDER 63690 0) TCB 501 TO 2809 I 

52219 OB 60 TRANSMISSION DRIVING SHAfT AND GEAR (26 TEETH) TCB 2810 Up I 

6'l690 D 60 TRANSMISSION DRIVING SHAFT AND GEAR, 52219 OB, WITH 

BEARING 5T 220 AND OIL SLINGER 53633 DA (WilL WORK fOR I 
52219 0 AND DA) TCB 501 TO 2809 1 

53633 0 A 61 TRANSMISSION OIL SLINGER I 

",6,8 D 62 TRANSMISSION ORIVE SHAFT REAR BEAR I NG I NISfER RACE AND ROLLER TeB '501 TO 2809 1 
x - As REQUIRED 



-144 - G£NUINE 

CHASSIS ~PARTS-
PART REF, 

DESCRIPTION I NO, f--=~ NUMBER NO, SERIAL NUMBER REQ'O 

53640 D 63 TRANSMISSION DRIVING SHAfT BEARING, REAR (HYATT BU:"1310-Z) 
(ORDER 63692 D) TCB 501 TO 2809 I 

63692 D 63 TRANSMISSION DRIVING SHAfT BEARING, 5T 220 WITH OIL SLINGER, 
53633 DA (WILL WORK fOR 53640 D) TCB 501 TO 2809 I 

ST 220 63 TRANSMISSION DRIVING SHAfT BEARING, REAR ( IHC) 
(WILL WORK fOR 10733 v) TCB 2810 UP I 

10733 v 63 TRANSMISSION DRIVING SHAfT BEARING, REAR (N.D. 1310) 
(ST 220 WILL WORK) TCB 2810 Up ,I 

')1619 D 64 TRANSMISSION DRIVE SHAfT REAR BEARING OUTER RACE TCB 501 TO 2809 I 
6478 D 65 TRANSMISSION DRIVING SHAfT BEARING SPACER I 

17767 0 6.2 TRANSMISSION DRIVING SHAfT BEARING, FRONT (N.D. 3208) 
(5T 215 WILL WORK) I 

ST 215 66 TRANSMISSION DRIVING SHAfT BEARING, FRO,NT ( IHC) 
(WILL WORK fOR 17767 D) I 

469160 67 TRANSMISSION DRIVING SHAfT BEARING RETAINER GASKET I ", 

6479 DBX 68 TRANSMISSION DRIVE SHA~T FRONT BEARING RETAINER W!THOIL SEAL, -; 

53634 D I 
53634 0 69 TRANSMISSION DRIVING SHAfT 0 I L SEAL 

"" , 
. ' .~. ,", I .... -.- . " 

" .... , 
52208 0 70 TRANSMISSION DRIVE COUPLING I ~-

, < 

45435 D 71 TRANSMISSION DRIVE COUPLING RETAINING SCREW,LoCK 

(ORDER ONE EACH 57792 DA AND 57793 D) TCB 50 I TO 1702 I 
57792 DA 71 TRANSMISSION DRIVE COUPLING RETAINING SCREW LOCK 

(WITH SCREW 57793 D)(WILL WORK 'fOR 43969 0 AND 45435 D) , TCB 1703 UP I 
43969 D 72 TRANSMISSION DRIVE COUPLING RETAINING SCREW 

(ORDER ONE EACH 57792 DA AND 57793 D) TCB 501 TO 1702 I 
57793 D 72 TRANSMISSION DRIVE COUPLING RETAINING SCREW 

(WITH SCREW LOCK 57792 DA WILL WORK fOR 43969 0 AND 45435 D) TCB 1703 UP I ('L -

53716 D TRANSMISSION OIL RESERVIOR TCB 501 TO 516 I 
HEX. NUT, ?/16" N.C. 2 

LOCKWASHER, 7/16" 2 

63257 D TRANSMISSION 3RD AND REVERSE GEAR, 63255 D AND 
2ND AND 3RO SLIDING GEAR, 63256 D (WILL WORK' fOR 52212 D 
AND 52217 D) TCB 501 TO 4333 I 

63322 DA Low AND REVERSE GEAR SHifTER RAIL AND FORK WITH RAIL GUIDE 

(ORDER 69467 0) TCB 7025 TO, 14107 I 
69467 D Low AND REVERSE GEAR SHifTER RAIL AND FORK WITH RAIL GUIDE 

(WILL WORK fO~ 53474 0, 53477 0, 53482 0, 63316 0, 63317 OA, 
633200 63322 OA) TCB 7025 TO 14107 1 

-

~ 



-145 - GENUINE 

CHASSIS G]DPARTS 

ir ~ 
)~ 

\ 
I I I I I \ 
I I I I I \ / 
I I I I I \ / 

2 3 4 I) 7 
I I , \ , I 
9 10 11 12 13 

Reference numbers only a.re shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

FINAL DRIVE-DRIVE BEVEL GEAR 

53548 D I DR I VE BEVEL GEAR BEAR I NG 2 
8455 D 2 DR I VE BEVEL GEAR BEARING CAGE, L.H. I 

51661 D 3 DRIVE BEVEL GEAR BEARING CAGE GASKET 2 

53551 DA 4 DRIVE BEVEL GEAR DOWEL BOLT LOCK 2 
53544 D 5 DR IVE BEVEL GEAR DOWEL BOLT 4 
53553 D 6 DRIVE BEVEL GEAR SPACER I 

53549 D 7 DRIVE BEVEL GEAR SHIM {HEAVY) 4 
53550 D 8 DRIVE BEVEL GEAR SHIM (LIGHT) X 

53552 D 9 DR I VE BEVEL GEAR (52 TEETH)(ORDER 60405 D-

SEE TRANSMISSION) TCB 501 TO 2256 I 

58357 D 9 DRIVE BEVEL GEAR (52 TEETH) 

(ORDER 60405 D - SEE TRANSMISSION) TCB 2257 UP I 

" 

:~~ . 

56613 D 10 DRIVE BEVEL GEAR DEFLECTION SET SCREW LOCK I 

46849 D II DRIVE BEVEL GEAR DEFLECTION SET SCREW I 

HEX. JAM NUT, 3/4" N.C. I 

8457 D 12 DRIVE BEVEL GEAR HUB I 

84'56 D 13 DRiVE BEVEL GEAR BEARING CAGE, R.H. I 

. X - As REQU IRED 



~~ --7---

8----

2 
\ 

\ 
\ 

~ 

-14(, -

CHASSIS 

6 
\ 
\ 
\ 
\ 

d~ 

Tractors TCB 501 to 1833 

17 18 19 20 7 2 
, ., \ " 
\ ' \ , 

I \ \ \ \ 

: I ' \ \ " 

j i~\~~ 
i~r \~ 

I 
I 

21 

I I ~~~ 
I I 

22 28 

I 
24 

, , , , 

Tractors TCB 1834 up 

FINAL DRIVE-STEERING CLUTCH CONTROLS 
Reference numbers only are shown il1 ill~stratiol1. Use I H C part l1umbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with lll!1nbcrs. 

GENUINE 

~PARTS 
6.·· ... ~··~· , " ~" ,J 

15 

A-3JJ 



PART 
NUMBER 

41597 D 

42175 D 

8182 DX 

55377 D 

8183 DX 

53600 D 

53595 D 

53596 D 

53605 D 

18653 D 

47621 D 

8458 DA 

53606 D 

Q 3626 
8944 DX 

96::19 DAX 

894'5 DX 

I 

2 
3 

4 

4 

5 

4 

6 

7 
8 

9 

10 

II 

12 

13 
, 

14 
1'5 

II 

1'5 
4 

16 
4 

-147 -

CHASSIS 
DESCRIPTION SERIAL NUMBER 

FINAL DRIVE-STEERING CLUTCH CONTROL 

STEER I NG CLUTCH HAND LEVER HANDLE 

(NOT USED WITH LEVERS, 9639 DAX OR 9640 DAX) 2 
- --

STEERING CLUTCH HAND LEVER BUSHING 4 
STEERING CLUTCH HAND LEVER, L.H., WITH HANDLE, 

41597 D AND 2 BUSHINGS, 42175 D TCB 501 TO 1833 I 

SCREW, 1/2" X 1-1/4" N.C~ HEX HEAD 

(WILL WORK ~OR 55377 D) 
-

TCB 903 UP I 

HEX JAM NUT, 1/2" N.C. I ---------- ~----

STEERING CLUTCH HAND LEVER ADJUSTING SCREW 

(ORD'ER STANDARD SCREW 1/2 X 1-1/4" N.C. H~x. HEAD) TCB 501 TO 902 2 
HEX JAM NUT, 1/2" N.C. 2 I 

STEERING CLUTCH HAND LEVER, R.H., WITH HANDLE, 

41597 D AND 2 BUSHINGS, 42175 D TCB 501 TO 1833 I 

SCREW, 1/2 X 1-1/4" N.C. HEX HEAD 

(WILL WORK fOR 55377 D) TCB 903 UP I 

HEX JAM NUT, 1/2" N.C. I 

STEERING CLUTCH HAND LEVER SHAFT I 

CAP SCREW, 5/16 X 2" N.C. HEX HEAD I 

LOCKWASHER, 5/,6" I 

STEER I NG CLUTCH RELEASE LEVER RETURN SPRING ANCHOR 2 
.---

STEER I NG CLUTCH RELEASE LEVER RETURN SPRING TCB 501 TO 1833 2 

., . 

. 
STEERING CLUTCH OPERATING ROD, L.H. TCB 501 TO 1833 I 

HEX NUT, 5/8" N.r. I 

COTTER PI N, 5/32 X I" I 
STEERING CLUTCH RELEASE LEVER PIN TCB 501 TO 1833 2 

COTTER PI N, 1/8 X I" 2 
STEERING CLUTCH OPERAHNG ·ROD YOKE TCB 501 TO 1833 2 
STEERING CLUTCH RELEASE LEVER TCB 501 TO 1833 2 

CAP SCREW, 3/8 X 2-1/4" N.r. HEX HEAD 2 
HEX NUT, 3/8" N.r. 2 
LOCKWASHER, 3/8" 2 

STEERING CLUTCH OPERATING ROD, R.H. TCB 501 TO 1833 I 

HEX NUT, 5/8" N.r. I 
COTTER PIN, 5/32 X I" I 

STEERING CLUTCH HAND LEVER LUBRICATOR TCB 501 TO 1833 2 
STEERING CLUTCH HAND LEVER, L.H., COMPLETE (9639 DAX WILL WORK) TCB 1834 UP I 

SCREW, 1/2 X 1-1/4" N.C. HEX HEAD 

(WILL WORK FOR 55377 D) I 

HEX JAM NUT, 1/2" N.C. I 
STEERING CLUTCH HAND LEVER, L.~., COMPLETE (8944 DX WILL WORK) I 

SCREW. 1/2 X 1_1/4" N.C. ~EX HHD I 

HEX JAM NUT, 1/2" N.C. I 
STEERING CLUTCH HAND LEVER, R.H., COMPLETE (9640 DAX WILL WORK) TCB 1834 UP I 

SCREW. 1/2 X 1-1/4" N.C. HEX HEAD 

(WILL WORK FOR 55377 D) I 
HEX JAM NUT, 1/2" N. C. I 



GENUINE 

CHASSIS ~PAR'S .. 
PART REF. 

I 
NO. 

f.~} NUMBER NO. DESCRIPTION SERIAL NUMBER 
REQ'O 

9640 DAX 16 STEERING CLUTCH HAND R.H., COMPLETE (8945 DX WILL WORK) I 
4 SCREW, 1/2 X 1-1/4" N.C. I-iEX HEAO I 

HEX JAM NUT. 1/2" N,C, I 

---- -- -------.-
-

; 

59317 D 17 STEERING CLUTCH RELEASE LEVER TCB 1834 UP 2 
CAP SCREW, 1/2 X 2-1/4" N.r. HEX HEAD 2 
HEX NUT, 1/2" N.r. 2 
LOCKWASHER, 1/2" 2 

14186 DA 18 STEERING CLUTCH OPERATING TURNBU~K~E SOCKET LUBRICATOR 
(Q 3615 WILL' WORK) TCB 1834 Up 2 

Q3615 18 STEERING CLUTCH HAND LEVER LUBRICATOR (14186 DA WILL WORK) TCB 1834 UP 2 

59315 D 19 STEERING CLUTtH RELEASE LEVER RETURN SPRING TCB IB34 Up 2 

59309 DAX 20 STEtRING CLUTC~ OPERATING TURNBUCKLE EYE WITH LUBRICATOR, 

5~318 D OR 59319 D TCB 1834 UP 2 
HEX JAM NUT, 5/8" N. r., L.H. THREAD 2 

59314 D 21 STEERING CLUTCH OPERAT~G TURNBUCKLE SOCKET PLUG TCB IB34 UP 2 
COTTER PIN, 1/8 X 1-1/2" 2 

59312 D 22 STEERING CLUTCH OPERATING TURNBUCKLE SOCKET, L.H. TCB 1834 UP I 
HEX JAM NUT, 5/B" N. r. TCB 1834 UP ,--', 

59311 D 23 STEERING CLUTCH OPERATING TURNBUCKLE TCB 1834 UP 2 l ) 
59313 D 24 STEERING CLUTCH OPERATING TURNBUCKLE SOCKET, R.H. TCB IB34 UP I -HEX JAM NUT, 5/8" N.r. I I 
59318 D 25 STEERING CLUTCH OPERATING TURNBUCKLE EYE LUBRICATOR 

(59319 D WILL WORK) TCB 1834 TO 13988 2 -
59319 D 25 STEERING CLUTCH OPERATING TURNBUCKLE EYE LUBRICATOR 

(5931B D WILL WORK) TCB 1834 TO 13988 2 

69212 D . 2') STEERING CLUTCH OPERATING TURNBUCKLE EYE LUBRICATOR TCB 13989 UP 2 ... 

59310 D 27 STEERING CLUTCH OPERATING TURNBUCKLE EY~ PIN TCB 1834 UP 2 

14186 DA 28 STEERING CLUTCH HAND LEVER LUBRICATOR (Q 3615 WILL WORK) TCB 1834 UP 2 

Q 3615 28 STEERING CLUTCH 'OPERATING TURNBUCKLE SOCKET LUBRICATOR 

(14186 DA WILL WORK) TCB IB34 UP 2 

\ 

. • 59320 D STEERING CLUTCH CONTROL r,ELD CHANGE IMPROVEMENT PACKAGE .ICB 501 TO 1833 I 



53 

~ ~~ 
(1 \%j 

\ \ \ \ 
1 \ \ I 
\ \ \ \ 

14 11) 16 17 

1~6040 0 I 

46038 0 2 

6376 OAX 3 

53597 D l~ 

54103 ox 5 

55959 D 5 

55959 DA 5 

55959 DB 5 
55959 DBX 5 

53598 0 6 

55955 D 6 

47727 D 7 
55954 D 7 

~---l 

~----2 

15F-----a 
It'-----4 

-----5 

CHASSIS 

THIS ASSEMBLY IS MADE UP 
OF 10 DRIVING DISCS (REF_NO.271 
AND I I FR I CT ION DISCS (REF. NO. 28) 

'i~ , , 
: I I , , I I I , , I " : \ 
, , I 

29 I I I I I 
30 31 3233139 

1 
41 

Reference numbers only are shown, iii illustration. Use [ H C part numbers in ordering. 

Unnumbered parts in the i!!ustratiojj'sare the same as corresponding parts shown with numbers, 

FINAL DRIVE-STEERING CLUTCH RELEASE SHAFT AND MECHANISM 
. __ .-

STEERING CLUTCH RELEASE SHAFT BEARING FELT RETAINER 2 
CAP SCREW, 7/16x./4/1 N.C. HEX. HEAD 4 
LOCKWASHER, 7/16/1 l~ 

STEER ING CLUTCH RELEASE SHAFT BEARING FELT 2 
STEER I NG CLUTCH RELEASE SHAFT BEARING WITH 2 BUSHINGS, 

53597 D 2 

STEERING CLUTCH RELEASE SHAFT BUSHING 2 

STEER I NG CLUTCH RELEASE FORK WITH SHAFT AND BUSHING, 

53598 0 (ORDER 55959 DBX) TCB 501 TO 1060 2 

HEX. NUT, 3/4" N.F. 2 

LOCKWASHER, 3/4" 2 

STEER I NG CLUTCH RELEASE FORK WITH SHAFT AND BUSHING, 

55955 D (ORDER 55959 DBX) TCB 1061 TO 1570 2 

HEX. NUT, 3/4" N.r. 2 

LOCKWASHER, 3/4• 2 I 
STEERING CLUTCH RELEASE FORK WITH S'HAFT AND BUSHING, 

55955 D (ORDER 55959 DBX) TCB 1571 TO 3215 2 

HEX. NUT, 3/4" N.F. 2 

LOCK WASHER' 3/4" 2 

STEER I NG CLUTCH RELEASE FORK WITH PIVOT BUSHING, 55955 D TCB 3216 UP 2 

STEERING CLUTCH RELEASE FORK ANO PIVOT, COMPLETE 

(WI LL WORK FOR 54103 DX, 55959 DA, DX AND DAX) TCB 501 TO. 3215 2 

STEERING CLUTCH RELEASE FORK P,VOT BUSHING TeB 501 TO 1060 2 

STEERING CLUTCH RELEASE FORK P,VOT BUSHING TCB 1061 UP 2 

STEERING CLUTCH RELEASE FORK PIVOT TCB 501 TO 1060 2 

STEERING CLUTCH RELEASE FORK 'PI VOT TCB 1061 UP 2 

40 
I , , ~~ 

, I 
I I , I I , , I , , I I I I 

3S 3731i 

13-983 

i 



-150 - GENUINE 

CHASSIS ~PAR'S 
PART REF. 

I L 
= 

NUMBER NO. DESCRiPTION SERIAL NUMBER NO. 
REQ'O 

47726 D 8 STEERING CLUTCH RELEASE FORK PIVOT LOCK NUT 2 
'12279 D 9 STEERING CLUTCH RELEASE FORK PIVOT LOCK 

(ORDER 60095 D AND 60096 D) TCB 501 TO 1844 2 
CAP SCREW, 1/2 xl" N.C. HEX HEAD 2 
LOCKWASHER, 1/2" 2 

55957 DB 9 'STEERING CLUTCH RELEASE FORK PIVOT LOCK 

(ORDER 60095 D AND 60096 D) TCB 1845 TO 2256 2 
CAP SCREW, 1/2 x 1" N.C. HEX HEAD 2 

LOCKWASHER, 1/2" 2 
60096 0 Ii 9A STEERING CLUTCH RELEASE FORK PIVOT NUT LOCK 

(WITH 60095 0 WilL WORK FOR 55957 DB AND 52279 oj TCB 2257 
"-------

Up 2 
60095 D. / 9B STEERING CLUTCH RELEASE FORK PIVOT LOCK 

( W /TIl 60096 0 \oJ ILL WORK FOR 55957 DB AND 52279 D) TCB 2257 Up , 2 
CAP SCREW, 1/2 X I" N.C. HEX HEAD 2 
LOCK'IASHER, 1/2" 2 

42298 DB 10 ST~ERING CLUTCH RELEASE PIN BUSHING 4 
Q 36 17 II STEERING CLUTCH RELEASE BEAR I NG LUBRICATOR 2 

52244 DX 12 STEERING CLUTCH RElEASE BEARING GREASE TUBE WITH COUPLING 

AND BRACKET 2 

MACHINE BOLT 1/4 X 3/4" N.C, II 
HEX NUT, 1/4" N.t. 4 ~' 

-

LOCKWASHER, 1/4" 4 ,--

52241 D 13 STEERING CLUTCH SHAFT COUPLING (6 TEETH) 2 

48230 DA 14 STEERING ClUTCI1 SHAFT COUPLING BOLT LOCK 6 

50398 D 15 STEERING CLUTCH SHAFT COUPLING BOLT 12 
52869 D 16 STEERING CLUTCH SHAFT COUPLING Oil SEAL 2 

46851 D 17 DRI~E BEVEL GEAR BEARING CAGE CAP GASKET 2 

8239 ox 18 DRIVE BEVEL GEAR BEARING CAGE CAP WITH OIL SEAl, 52869 D 2 

CAP SCREW, 1/2 x 1_1/2" N.C. HEX HEAD 8 

HEX JAM NUT, 1/2" N.F. 8 

41634 H 19A DRIVE BEVEL GEAR BEARING CAGE CAP LOCKWASHER 

(SHAKEP.ROOF No. 1224) 16 

47728 D 20 STEERING CLUTCH RELEASE COLLAR BUSHING (52243 OAX WILL \'ORK) TeB 501 TO 3208 2 

52243 OAX 22 ~TEERING CLUTCH RELEASE COLLAR \/IHI 1/8" HEADLESS PIPE PLUG· 

(WILL WORK FOR 52243 DX AND 47728 D) 2 

CLOSE NIPPLE 1/8" 2 

47619 D 23 STEERING CLUTCH RELEASE THRUST BEARIN', (FAfNIR 15 19 - I c) 
(ORDER 55745 D) 2 

55745 0 23 STEER ING CLUTCH RELEASE THRUST BEARING (AETNA A-1555) 

(WILL WORK FOR 47619 D) 2 

-'t····· 
. , . "":d' 



52240 DA 24 

6470 D 25 

~6826 D 21 
46825 DA 28 

8236 D 29 
54610 DA 30 
3230 DB 31 
8237 DA 32 

54969 D 33 

46831 D 34 
8235 D 35 

53389 D 36 
')0098 DA 37 
50090 DAX 37 
50099 D 38 

52239 D 39 
57750 D 40 

52242 DB 41 

-151 -

CHASSIS 
DESCRIPTION 

FINAL DRIVE-STEERING CLUTCH 

STEERING CLUTCH SHAFT 

STEERING CLUTCH HUB PLATE 

CAP SCREW, 7/16 X I" N.C, HEX. HEAD 

LOCKWASHER, 7/16" 
STEERING CLUTCH DRIVING DISC (EXTERNAL TEETH) 

STEERING CLUTCH FRICTION DISC (INTERNAL TEETH) to;: I Gi'Z- € 
STEERING CLUTCH PRESSURE SPRING RETAINER 

STEERING CLUTCH PRESSURE SPRING 

STEER I NG CLUTCH HUB 

STEERING CLUTCH PRESSURE Pu TE 

STEERING CLUTCH PRESSURE PLATE DOIIEL BOLT 

LOCKIIASHER, 7/16" 

STEERING CLUTCH PILOT BEARING LUBRICATOR 

STEERING CLUTCH DRUM 

CAP SCREW, 7/16 X I" N.r. HEX. HEAD 

LOCKWASHER, 7/16" 
STEER!NG CLUTCH PILOT BEARING (N.D. 48508) 
·STEER I NG CLUTCH PILOT BEARING RETA I NER 

STEERING CLUTCH P I LOT BEARING REH I NER (WITH PIN 51750 D) 

STEERING CLUTCH PILOT BEAR I.NG RETAINER BOLT 

LOCKWASHER, 1/2" 
STEERING CLUTCH PilOT BEARING SPACER 

STEER I NG CLUTCH PilOT BEARING RnA INER PIN 

STEERING CLUTCH, COMPLETE 

SERiAL NUMBER 

I 
-' ~ 

~} '" -'? -

TCB )01 TO 1239 
TCB 1240 UP 

TCB 1240 UP 

GENUINE 

PARIS 

2 

2 
12 
16 
20 i::::, 
22 10 
2 
2 
2 
2 
6 
6 

2 
2 
16 
16 
2 
2 
2 
2 
2 
2 
2 

2 



Ii 

47958 DXA 1 

47962 D 2 

53489 DXA 3 
479'i9 DXA 4 
53520 DA 5 

-152 -

CHASSIS 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered paris in the. illustrations are the same as com:sponding parts shown with numbers. 

FINAL DRIVE-STEERING BRAKES AND CONTROL 

STEERING BRAKE BAND, CENTER WITH LINING, 47961 DA AND 

14 RIVETS, 21406 H (ORDER 53520 DA OR 68632 D) 

STEERING BRAKE BAND JOINT PIN 

COTTER PIN, 3/32 x I" 
STEERING BRAKE BAND, FRONT, COMPLETE (ORDER 53520 DA OR 68632 D) 

STEERING BRAKE BAND REAR COMPLETE (ORDER 53520 DA OR 68632 D) 

STEERING BRAKE BAND (WITH WOVEN LINING) COMPLETE 

(W I LL WORK fOR 47958 DXA, 47959 DXA AND 53439 DXA) 

(686~2 DWILL WORK) 

{ 

GENUINE 

~PAR'S 
EJ 

o 
8·987 

2 
4 
4 
2 
2 

.. 
2 

.............. ______ II1II ____________________________ ___ 



-153 - GENUINE 

CHASSIS ~PAR'S 
PART REF. 

DESCRIPTION I NO. 
NUMBER NO. SERIAL NUMBER REQ'O 

63632 D 5 STEERI~G BRAKE BAND (WITH MOULDED LINING) ,COMPLETE 

(WILL WORK FOR 47958 DXA 47959 DXA AND 53489 DXA) 

(53520 DA WILL WORK) 2 

46028 0 6 STEERING BRAKE BAND ADJUSTING BOLT SPACER 2 
46029 0 7 STEER I NG BRAKE BAND RELEASE SPRING 2 
41509 0 8 STEERING BRAKE BAND RELEASE SPRING WASHER 2 
48047 0 9 STEERING BRAKE BAND PIVOT JOINT PI~ TCB ,501 TO 1274 2 
57905 D 9 STEERING BRAKE BAND PIVOT JOINT PIN TCB 1275 UP 2 
21406 H 10 STEERING BRAKE BAND LINING RIVET, .186 x,3/8" 

(TYPE "C" - PLAIN BRASS) (WOVEN LINING) ® 76 
21444 H 10 STEERING BRAKE BAND LINING RIVET, .186 X 1/2" 

(TYPE "c" - PLA I N BRASS) 8 
47961 DA " STEERING BRAKE BAND LINING (ORDER 686300 OR 68636 0) 6 
686300 " STEERING BRAKE BAND LINING' - WOYEN, COMPLETE 

(WILL WORK FOR 47961 OA) (686360 WILL WORK) 2 
68636 0 " STEERING BRAKE BAND LINING - MOULDED COMPLETE 

, 
(086300 WILL WORK) 2 

51399 D 12 STEERING BRAK~ BAND ANCHOR SPRING (ORDER 56479 0) TCB 501 TO 1774 I 

56475 0 12 STEERING BRAKE BAND ANCHOR SPRING TCB 1775 UP 2 . 
56479 0 12 STEERING BRAKE BAND ANCHOR SPRING, 56475 0 

WITH 2 HOOKS,. 56477 0 (WILL WORK FOR 51399 0) TCB 1775 UP 2 
56477 D 13 STEERING BRAKE BAND ANCHOR SPRING HOOK TCB 1775 UP 4 
53495 0 16 STEERING BRAKE Roo RETURN SPRING 2 

8444 0 17 STEERING BRAKE LEVER 2 
CAP SCREW. 1/2 X 2-1/4" N.F. HEX. HEAD 2 
HEX NUT, 1/2" N.F. 2 
LOCKWASHER, 1/2" 2 

(D68 REQUIRED WITH MOULDED LINING 



GENUINE 

~ CHASSIS PA S 
PART REF. DESCRIPTION I SERIAL NUMBER 

NO. V NUMBER NO. REQ'O 

46022 DA 13 STEERING BRAKE ANCHOR SPRING ANCHOR 2 
HEX. JAM NUT, I" N.C. z 2 
LOCKWASHER, I" 2 

53490 D 19 STEERING BRA KE BAND SET SCREW 2 
HEX. NUT, 5/8" N.C. 2 

20841 D 20 STEERING BRAKE LEVER KEY 2 
53497 D 21 STEER I NG BRAKE ROD RETURN SPR I NG ANCHOR 2 

41519 D 22 STEERING BRAKE PEDAL SHAFT DIRT SEAL 2 
53503 D 23 STEERING BRAKE PEDAL SHAFT AND ADJUSTER, L.H. I 

53504 D 23 STEERING BRAKE P·EDAL SHAFT AND ADJUSTER, R.H. I 

53514 D 24 STEERING BRAKE PEDAL ADJUSTER LOCK, COLLAR AND LOCKWASHER 2 

53506 D 25 STEERING BRAKE RATCHET PAWL WITH SHAFT, L.H. I 0 
COTTER PIN, 1/8 X 5/8" I 

53507 D 25 STEERING BRAKE RATCHET PAWL WITH SHAFT, R.H. I 
COTTER PIN, 1/8 X 5/8" I 

, 

8625 D 26 STEERING BRAKE PEDAL PAD AND ROD 2 
46275 D 27 STEERI NG BRAKE PEDAL PAD AND ROD SWIVEL 2 

~ HEX. NUT, 5/8" N.r. 2 
LOCKWASHER, 5/8" 2 

8440 D 28 STEERING BRAKE PEDAL, L.H. I 

CAP SCREW, 1/2 X 1_1/2" N.r. HEX. HEAD I 

CAP SCREW, 1/2 X 3" N.r. HEX. HEAD I 

LOCKWASHER, 1/2" 2 
8441 D 28 STEERING BRAKE PEDAL, R.H. 1 

CAP SCREW, 1/2 X 1_1/2" N.r. HEX. HEAD 1 e= CAP SCREW, 1/2 X 3" HEX. HEAD 1 
LOCKWASHER, 1/2" 2 



-155 - GENUINE 

CHASSIS ~PAR'S 
PART REF. 

I NUMBER NO. DESCRIPTION SERIAL NUMBER NO. 
REO'D 

15041 H 29 STEERING BRAKE ROD END PIN 4 
COTTER PI N, 1/8 x 3/4" 4 

53508 DX 30 STEERING BRAKE ROD WITH WELDED YOKE ENDS 2 

46023 D 32 STEERING BRAKE PI VOT LEVER BUSHING 4 
8439 DAX' 33 STEERING BRAKE PIVOT LEVER WITH 2 BUSHINGS, 46023 D 2 

46024 D 34 STEERING BRAKE PIVOT SHAfT (ORDER 48045 D) TCB 501 TO 3030 2 
48045 D 34 STEERING BRAKE PIVOT SHAfT (WILL WORK fOR 46024 D) TCB 3031 UP 2 
46025 D 35 STEERING BRAKE PIVOT SHAfT STUD 2 

LOCKWASHER, 1/2" 2 

46027 D 36 STEERING BRAKE BAND ADJUSTING BoLT 2 
HEX. NUT, 1/2" N.F. 2 

41500 D 37 STEERING BRAKE BANO ADJUSTING BOLT PIN 2 

HAND BRAKE 

602 D HAND BRAKE LEVER PAWL HOLDER ( 0USED ON MODifiED UNI TS· ADAMS 70, 75, 80 AND 86) I 

CAP SCREW 5/16 X 1-1/2" N.F. HEX HEAD 4 

LOCKWASHER 5/16" 4 

4406 DB HAND B~AKE LEVER PAWL (0USED ON MODIFIED UNITS ADAMS 70, 75, 80 AND 86) I 

14898 ox HAND BRAKE LEVER GRIP WITH PIN, 1197 T 

(0USED ON MODifiED UNITS ADAMS 70 75 AND 80) I 

20899 OAX HAND BRAKE LEVER WITH GRIP, 14898·DX 
',. . 

(0USED ON MODifiED UNITS ADAMS 70 75.80 AND 86) I 

20901 D HAND BRAKE LEVER PAWL CONNECTING ROD 

(0USED ON MODIFIED UNITS ADAMS 70, 75. 80 AND 86) I 

20909 D HAND BRAKE LEVER RATCHET (0USED ON MODifiED UNITS ADAMS 70, 75, 80 AND 86) ! 

1197 T HAND BRAKE LEVER GRIP PIN (0USED ON MODIFIED UNITS ADAMS 70, 75 AND 80) I 

1825 T HAND BRAKE LEVE'R PAWL SPRING (0USED ON MODifiED UNITS ADAMS 70, 75 80 AND 86) I 

_._-

0- FOR TABULATION OF MODifiCATIONS SEE INTRODUCTION PAGE 

(Revised 2-'44 



i 

I 
!i! 

i 
I 
e 

I 

~ 
\ 
\ 
39 

2 345 8 

e6~b~~~, 
7 

• 
9~~ 
• I I 
• I , 

: I , "" • I , · , , 
, I I \ I 
, 1, I , 
J I, , I 

Not Wide T r.ad 14 15 18 17 18 

30 31 32 33 34 8,5 

!6~~~ 999'0 if 0 @, 
: :: : " : : I 

: :40' 42 43 44 4548 40· 41 

Wide Tread 

38 
I , , 

~"'t ..'61 

~, 0 
I , ' I 

9 10 11 12 

o 
: , 

I 
I I 
I I 
I I 

I ' 
I I 
1 I' , 

22 23 24 25 
19 20 

'\. 

88 

1 

-~> >- ) ) ) ) )~ 

/. hr- '·· .. .. e- S tffi a. l-,; ~ ~ ,\ Q .. ~, O~~~ ~ ~, ----~ 
~ :: I ; : l I : : : : I 

\ : I ; : I I I : : : : : 
49 50 51 52 59 54 52 55 56 57 58 59 60 

68 

Q~ 
, I I(' 
, I I 
I I I 
I I • 
I I I 
I I , 
I I I 
I I I 

61 62.63 
.. #!1, ..... ~~'''';~li! .. , 

TRACK DRIVE-SPROG T DRIVE, SHAFT, PINION AND SPROCKET 
---48 CK FRAME PIVOT SHAFT . 

Reference !lumbers only ,ftm in illustration. Use I H C part numbers in ordering. 

fJl1't11l.'mhp.%pJ' hl1f'tt "1 thp 1'l1l1Ct'V'tlt;I'I'11C' "'YO thO' M""D 1ft' I"n_" ... ..,,,, ... J:d,. L ........ __ t_ ... ·.1 

r 
r 
J 

/ 

C-122 

e 
e 

() 
::r: 
~ 
UJ 
UJ 
1-1 
UJ 

f·.,;.· 

Vl . 
0\ 

e~ .2 .5 .,z 
~.., 



PART 
NUMBER DESC R I PTI'O N 

-157 -

CHASSIS 
SERIAL NUMBER 

TRACK DRIVE-SPROCKET DRIVE, SHAFT, PINION AND SPROCKET, TRACK FRAME PIVOT SHAFT 

52209 0 I SPROCKET DRIVE PINION SHAFT (NOT WIDE TREAD) 2 
8510 ox 2 SPROCKET DRIVE PINION INNER BEARING RETAINER WITH OIL SEAL, 53770 D 

AND FELT WASHER, 54011 0 (NOT WIDE TREAD) 2 
CAP SCREW, 3/8 X I" N.C. HEX. HEAD 4 
LOCKWASHER, 3/8" 4 

54011 0 3 SPROCKET DRIVE PINION SHAFT FELT WASHER (NOT WIDE TREAD) 2 

53770 0 4 SPROCKET DRIVE PINION $HAFT OIL SEAL (NOT WIDE TREAD) 2 
540090 5 SPROCKET DRIVE PINION INNER BEARING RETAINER GASKET 

(NOT WIDE TREAD) 2 
41470 0 6 SPROCKET DRIVE PINION INNER BEARING (N.D. 7215) 

(NOT WIDE TREAD) 2 

52207 0 7 SPROCKET DRIVE PINION (12 TEETH) (NOT WIDE TREAD) 

(ORDER 64491 D) TCB 501 TO 4382 2 

64487 0 7 SPROCKET DRIVE PINION (12 TEETH) (NOT WI DE TREAD) TCB 4383 UP 2 

64491 0 7 SPROCKET DRIVE PINION, 64487 0 AND GEAR, 64490 D 

(NOT WIDE TREAD) (WILL WORK FOR 52207 0 AND 52230 DA) TCB 501 TO 4382 2 

54006 0 8 SPROCKET DRIVE GEAR OUTER HOUSING TO MAIN FRAME DOWEL PIN, 4 

22977 DA 8 SPROCKET DRIVE GEAR OUTER HOUSING TO CARRIER DOWEL PIN, UPPER 4 

ST 228 9 SPROCKET DRIVE PINION OUTER BEARING (I .H.C.) 

(WILL WORK FOR 41513 v) 2 

41513 v 9 SPROCKET DRIVE PiNION OUTER BEARING (N.D. 1215) 

(ST 228 WILL WORK) 2 

46821 0 10 SPROCKET DRIVE PINION OUTER BEARING RETAINER WASHER 2 

CAP SCREW, 7/16 X 1-1/4" N.F. HEX. HEAD 4 

LOCKWASHER, 7/16" 4 

46823 D \I SPROCKET DR I VE PINION OUTER BEARING CAP GASKET 2 

8232 0 12 SPROCKET DRIVE PINION OUTER BEARING CAP 2 

CAP SCREW, 1/2 X 1-1/4"N.C. HEX. HEAD 6 

LOCKWASHER, 1/2" 6 

-.. 

, 

/ .' 
I -, 

8512 DAX 13 SPROCKET DRIVE 'GEAR HOUSING, INNER, L.H. AND R.H., WITH i, .' 
PIPE PLUGS (NOT WIDE TREAD) 

-' 2 ' .. ~. 
CAP SCREW, 1/2 X 1-3/8" N.C. HEX. HEAD 16 

.-
1/2" 16 LOCK WASHER, 

PIPE PLUG, 3/4" COUNTERSUNK HEAD 2 

PIPE PLUG, 1-1/2" COUNTERSUNK HEAD 2 

46810 D 14 TRACK FRAME PIVOT SHAFT OIL SEAL RING - .,. 2 

1I"1~46 0 SPROCKET DRIVE GEAR BEARING, INNER (N.D. 1217-75) 
.""'-'- 2 15 r 

.s7.Z:Z5 D.;; 16 SPROCKET DRIVE GEAR BEARING SPACER, LONG Ie 
'.'~ 

./ 2 

-_. 

, 

" 

.' 



PART 
NUMBER 

46744 D 

52230 DA 

64490 DA 

54012 D 

8513 DA 

52231 D 

46751 DA 

53537 D 

52226 D 

52226 DA 
52226 DAX 

52222 D 

25388 DA 
25388DAX 

25388 DAY 

52229 D 

GENUINE 

CHASSIS 
I 
~PAI~ 

= 

NO. I '" REQ'O t. 
j 

REF. 
NO. I DESCRIPTION SERIAL NUMBER 

17 SPROCK~T DRIV~ GEAR CARRIER DOWEL BOLT 20 
SLOTTED HEX. NUT, 1/2" N.F. 20 
COTTER PIN, 1/8 X I" 20 

18 SPROCKET DRIVE GEAR (ORDER 64491 D OR 64492 D), COMPLETE TDCB 501 TO 4382 2 
RIVET, 1/2 )( 1-7/8" ROUND HEAD (COLD HEADED ANNEALED) 20 

I 13 S PROC KE T DR I V E GE. R \II TH CA RR I E R, COM PL E TE _______ --, ___ T_C_B_4.~3'_8_"3_U __ p ____ \--____ + ___ . __ _ 
RIVET, 1/2)( 1-7/8" ROUND HEAD (COLD H~'DED ANNEALED) 20 

19 SPROCKET DRIVE GEAR HOUSING GASKET 2 
20 SPROCKET DRIVE GEAR HOUSING, OUTER 2 

16 

18 

CAP SCREW 1/2 X 1-1/2" N.r. HEX HEAD (W!~E TREAO)' 
CAP Sc R E \I , I /2 x 2 -3 /4" N. C. H EX-~H;-E-A--D'-,(-N-O-T~W;-j -D--[ --'T=-R-E-A-D-;-)------------+--.:..;;---+------

CAP SCREW, 1/2 X 2-3/4" N,C. HEX HEAD (WI DE TREAD) 18 
16 
16 

CAP SCREW, 1/2 )( 3-1/2" N.C. HEX HEAD (NOT WIDE TREAD) 
~---------------+--~ 

HEX. NUT, 1/2" N.r. (WIDE TREAD) 

lOCKI!ASHER, 1/2" 
21 SPROCKET DRIVE GEAR OUTER HOUSING TO INNER HOUSING DOWEL PIN 

(NOT W,DE TREAD). 

22 SPROCKET DRIVE Oil SEAL GUARD WITH INNER AND OUTER DIRT 
DEFLECTORS 

CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAD 
lOCKWASHER, 3/8" 

23 SPROCKET DRIVE Oil SEAL GASKET 
24 SPROCKET DRIVE OIL SEAL 
25 SPROCKET CARl'll ER BOLT (ORDER 52226 DAX) TCB 501 TO 4234 

28 HEX. NUT, 5/8" N.r. (ORDER 25388 DAX) TOB 501 TO 2734 
25 SPROCKET CARRIER BOLT TCB 4235 UP 
25 SPROCKET CARRIER BOLT WITH NUT, 32454 D AND LOCKWASHER, 47415 H 

(Will WORK FOR 52226 D) TCB 501 TO 4234 
26 SPROCKET DRIVE Oil SEAL DIRT DEFLECTOR 

27 SPROCKET CARRIER BOLT LOCKWASHER (SHAKEPRDOF No.1 128) TCB 2735 UP 

28 SPROCKET CARRIER BOLT NUT TCB 2735 TO 4234 
28 SPROCKET CARRIER BOLT NUT WITH LOCKWASHER, 47415 H 

(WILL W61?K FOR STANDARD 5/8" N.F. HEX,--NuT) TCB 501 TO 2734 

28 SPROCKET CARRIER BOLT NUT, COMPLETE (CONSISTS OF TWO 25388 DAX) 

(WILL WORK FOR 52227 D) TCB 501 TO 2734 

28 SPROCKET CARRIER BOLT NUT TCB 4235 UP 

29 SPROCKET CARRI ER 

f 

34 

2 

2 

12 
12 
2 

2 

16 
16 
16 

16 
2 

16 

16 

16 

16 

16 
2 

--------+--+------------------~-=--------------------~--~--~~«' 
'52210 DAXA 30" SPROCKET DRIVE PINION SHAFT WITH PLUG 42687 V - AND 2 NUTS .~" F 

2 

540080 31 SPROCKET DRIVE PINION SH),.,r"FELT WASHER (WIDE TREAD) 



-159- GENUINE 

CHASSIS G]DPARTS 
, , 

I 
PART REF. 

DESCRIPTION NO. 
NUMBER NO. SERIAL. NUMBER REQ·O 

8508 DX 32 STEERING CLUTCH SUPPORT BEARING RETAINER WITH FELT WASHER 

AND OIL SEAL, 54005 D (WIDE TREAD) 2 
CAP SCREW 3/8 X 3/4" N.C. HEX HEAD 8 
CAP SCREW, 3/8 X 1-3/8" N.C. HEX HEAD 8 
LOCKWASHER, 3/8" 16 

54005 D 33 SPROCKET DRIVE PINION SHAFT OIL SEAL (WI DE TREAD) 2 
42239 D 34 STEERING CLUTCH SUPPORT BEARING (N.D. 7516) (W-IDE TREAD) 2 
54004 _D 35 STEERING CLUTCH SUPPORT BEARING RETAINER GASKET (WIDE TREAD) 2 
54017 DA 36 SPROCKET DRIVE PINION (13 TEETH) (WIDE TREAD) (ORDER 64492 D) TCB 501 TO 4382 2 
64488 D 36 SPROCKET DRIVE PINION (12 TEETH) (WIDE TREAD) TCB 4383 UP 2 
64492 D 36 SPROCKET DRIVE PINION, 64488 D AND GEAR, 64490 D (WIDE TREAD) 

(WILL WORK FOR 54017 DA AND 52230 DA) TCB 501 TO 4382 2 
8511 DAX 37 SPROCKET DRIVE CARRIER L.H.AND R.H. WITH PIPE PLUGS 

(WIDE TREAD) 2 
CAP SCREW, 1/2 X 1-3/8" N.C. HEX. HEAD 32 
LOCKWASHER, 1/2" 32 
PIPE PLUG, 3/4" COUNTERSUNK HEAD 2 
PIPE PLUG, 1-1/2" COUNTERSUNK HEAD 2 

22977 DA 38 SPROCKET DRIVE CARRIER TO MAIN FRAME DOWEL PIN (WIDE TREAD) 4 
-42687 V 39 SPROCKET DRIVE PINION SHAFT EXPANSION PLUG 

(WILL WORK FOR 54002 D) (WIDE TREAD) TCB 2386 UP 2 
54002 D 39 SPROCKET DRIVE PINION-SHAFT EXPANSION PLUG (WI DE TREAD) 

(ORDER 42687 v) TCB 501 TO 2385 2 
54013 D 40 STEERING CLUTCH SUPPORT BEARING NUT (WI DE TREAD) 4 
54016 D 41 STEERING CLUTCH SUPPORT BEARING NUT LOCK (WIDE TREAD) 2 
8507 D 42 STEERING CLUTCH SUPPORT BEARING CAGE, L.H. (WIDE TREAD) I 

8516 D 42 STEERING CLUTCH SUPPORT BEARING CAGE, R.H. (WI DE TREAD) I 

54003 D 43 STEERING CLUTCH SUPPORT-BEARING CAGE GASKET (WIDE TREAD) 2 
54010 D 44 SPROCKET DRIVE PINION INNER BEARING RETAINER (WI DE TREAD) 2 

CAP SCREW, 3/8 X 1-1/4" N.C. HEX. HEAD 4 
LOCKWASHER, 3/8" 4 

ST 228 45 SPROCKET DRIVE PINION INNER BEARING (I.H.C. ) (WIDE TREAD) 

(WILL WORK FOR 41513 v) • 2 
41513 v 45 SPROCKET DRIVE PINION INNER BEAR I NG (N.D. 1215) (WIDE TREAD) 

(ST 228 WILL WORK) 2 
8509 D 46 SPROCKET DR I VE PINION INNER BEARI NG CAGE (WIDE TREAD) 2 

54007 0 47 SPROCKET DRIVE GEAR OUTER HOUSING TO CARRIER DOWEL PIN, LOWER 

(WI DE TREAD) 2 

84500. 48 SPROCKET (27 TEETH) 2 
87150 48 CUTAWAY SPROCKET (27 TEETH) (SPEC I AL) 2 

'52227 0 49 SPROCKET CARRIER BOLT LOCK (ORDER 25388 DAY) TCB 501 TO 2734 8 
46795 0 50 -SPROCKET DRIVE GEAR CARR I ER NUT LOCK 2 
46794 DA 51 SPROCKET DRIVE GEAR CARRIER NUT 2 
54513 D 52 SPROCKET DRIVE GEAR OUTER BEARING CAGE GASKET 4 
8566 DA 53 SPROCKET DRIVE GEAR OUTER BEARING CAGE 2 

23276 H 54 SPROCKET DRIVE GEAR BEARING, OUTER (N.D. 1.214) 
(ST 223 WILL WORK) 2 

ST 223 54 SPROCKET DRIVE GEAR BEARING, OUTER (I.H.C. ) 

(WILL WORK FOR 23276 H) 2 



-160- GENUINE 

CHASSIS GJD· PA 
PART REF. 

OEseRI PTION I NO. NUMBER NO. . 
SERIAL NUMBER REQ'O 

54514 0 55 Sp ROC KET DR I VE GEA R OUTER BEARING RETAINER 2 
545150 56 TRACK FRAME PIVOT OIL SEAL DIRT DEFLECTOR 2 

CAP SCREw~7/16 X 1-1/2" N.F. HEX. HEAD 14 
LOCKWASHER, 7/16" 14 

53538 0 57 TRACK FRAME PIVOT OIL SEAL 2 
46799 OA 58 TRACK FRAME PIVOT OIL SEAL GASKET 2 
46800 o. 59 TRACK FRAME PI VOT OIL SEAL GUARD WITH INNER AND OUTER DIRT 

DEFLECTORS 2 
CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAD 12 
LOCKWASHER, 3/8" 12 

8451 OA 60 TRACK FRAME PIVOT BRACKET 2 
CAP SCREW, 5/8 X 1-1/4" N.F. HEX HEAD 

(EXTENDED TRACK FRAME - SPECIAL) 11 
CAP SCREW, 5/8 X 1-5/8" N.F. HEX. HEAD 6 
CAP SCREW, 5/8 xl-3/4" N.F. HEX. HEAD 

(NOT EXTENDED TRACK FRAME) If 
HEX. NUT, 5/8" N.F. ® 10 
LOCKWASHER, 5/8" ® 10 

6458 0 61 TRACK FRAME PIVOT BEARING 2 
-'" CAP SCREW, 1/2 X 1-1/2" N.F. HEX. HEAD 8 

LOCKWASHER, 1/2" 8 
53627 0 62 TRACK FRAME PIVOT BRACKET CAP GASKET 2 

8461 OAX 63 TRACK FRAME PIVOT BRACKET CAP WITH CORKS 2 
CAP SCREW, 5/8 X 1-5/8" 'itt; HEx. HEAD 8 
LOCKWASHER,5/8"· 8 
CORK, 1/2 X 11/16" OIA. x.7/8" LONG 8 (L 53539 OAX 64 SPROCKET SHI ELO WI TH SUPPOR'T· AND SPACER 2 

CAP SCREW, 7/16 X 1-3/4" N.C. HEX HEAD .,;;,.. 4 --
, CAP SCREW" 1/2 x I" ·N.F. HEX HEAD 

.. ~.~ 

(EXTENDED TRACK FRAME - SPECIAL) 8 
CAP SCREW, 1/2 X 1-1/4" N.F. HEX. HEAP 

(NOT EXTENDED TRACK FRAME) 8 y' 

HEX. NUT, 1/2" N.F. (NOT EXTENDED TRACK FRAME) 8 

LOCKWASHER, 7/16" . 4 

LOr.KWASHER, 1/2" 8 

-
52291 0 65 TRACK FRAME PIVOT SHAFT (NOT WIDE 'TREAD) I 

52292 0 65 ,TRACK FRAME PIVOT SHAFT (WI DE TREAD) 1 

Q 3673 66 TRACK FRAME PIVOT LUBRICATOR 2 

57536 0 CUTAWAY SPROCKET ATTACHMENT (SPEC I AL) e= (CONSISTS OF 2 SPROCKETS, 8775 0 AND 2 LOCKWIRES, 43712 08) I 

22307 H TRACK FRAME PIVOT BRACKET BOLT LOCKWASHER 

(SHAKE PROOF No. 1228) 4 

® - REQU I RED EXTENDED TRACK FRAME - SPEC I AL 



I 
I, 

~ 

I 
!i! 
t: 

~ 
~ 
~ 

il r 
~ '. 

~ 
I 

\ 
39 

~6~'O~ 
"I 

l'i 

oQi ~ 
t 'f I 
, I I 

: I : 
I I I 'f 
I ' , 
I I I 
f ! I 1 
I I, 1 
, I I ' 

14 15 16 17 '. 
\ No! Wid. Tread 

30 31 32 33 134'1 3,5 

~60~~ 999'O~O@' 
,i : : i : : : : I 

1\)'1-. -1 J 11£' I :, 42 43 44 45 48 i Y/ L..-I' • 46, 41 40 

7_3"1 

38 
I , 

~ 

/} 
~j 

11 12 

0 
: 
I 
I 

I ; j; I I , 

r 
I I I 127 28: I I I 

23 24 2. 28 29 

'\. 

r 
88 
, 

'i 

J 

/ 47 

L Wid. Tr ... d 

__ ~> __ ---'~~' fJ 1.i1: 11"¥- (2 if ~ » >- .. ~ ~ 

Ai 1') I :l.,Jq 
~d~ I, :.:~_~ :.~'-_----__ ---;----r----~ --=-:-;;:--, -~.--~"'~-)'l'-:~;,-~7'''1"'''--;-::_-,,,,_W5 Q- -- -.. -Gij 

~~, -, ~~-' 
~ :>1,.,.--.# 

~c U ~ , 0 ~, Oij~~ ~ 
t :: I : l 1 1 : : : 
t I I I I I I 0 I 1 I 

\ 1: I : ~ I! : 1 : 
49 50 U 52 63 ~ 62 66 116 111 58 

, 
I 
I 

00 

~~ 
I , 
I , , , , , 
I , , , , , 

82 63 
,~,,':/:·'·"···;-.i\,;., 

I 
M 

TRACK DRIVE-SPRO DRIVE. SHAFT. PINION AND SPROCKET 
ACE: FRAME PIVOT SHAFT 

Reference numbers (mly a\ un in illustration. Use I H C part numbers in ordering. 

Unllumbeud barts in the illustratillns /Iff. t.llP. "ilmf fB m-(YP</,I1",{;"1T hMY' ,1"",m .,,;,1, _A,,~h .... 

(·122 

0 
:I: 
~ V1 ' 

Ul "" 00 -00 





:i.O , 
I 

I 

iiiiiiiii.iir 9 , 
\ / " 1 2 :3 

-161 -

CHASSIS 

'f~fli I ! I I I 

Ii {I "I S 9 

~---

I 

17 

I 
I 

I 

21 ~2 2~ :M 2~ 2~ 27 

~ ~ f~\b\b 

Reference numbers only are shown in illustration. Use I H C part numbe7S in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

TRACK ASSEMBLY-TRACK FRAME, SPRING, TRACK IDLER AND ROLLERS 

47558 D I TRACK IDLER SHA FT 

47334 0 2 TRACK IDLER FELT WASHER 

18558 D 3 TRACK IDLER OIL SEAL 

8403 ox 4 TRACK IDLER WITH OIL SEAL, 18558 D 
41431 0 5 TRACK IDLER THRUST WASHER 

CAP SCREW, 1/2 )( I - 1/4" N. F. HEX. HEAD 

35089DA 6 TRACK IDLER THRUST WASHER BOLT LOCK 

48229 0 7 TRACK IDLER CAP GASKET 

4 
4 
4 
4 
4 
8 
4 
4 

3~ 
\ 
\ 
\ 

\~ 

2·1031 



CHASSIS 

GENUINE 

PARl1 
====N=~=~=~=~=R====~====~====================D=~='=S=C=R==IP=-="=IO==N====================~======S=E=R=IA=L==N=u=~=,e=E=R=======r==~~~~~ 

TRACK ASSEMBLY-TRACK FRAME, SPRING, TRACK IDLER AND ROLLERS 

6637 D 8 TRACK IDLER CAP 4 
CAP SCREW, 1/2 X 1-1/2" N.C. HEX. HEAD 12 
LOCKWASHER, 1/2" 12 

37290 0 9 TRACK IDLER LUBRICATOR 4 

-

55442 0 10 TRACK SPRING ADJUSTING ROD 4 
HEX. JAM NUT, I" N.r. (CASTELLATED) (CADMiUM PLATED) 4 
COTTEf< PIN, 1/8 X 2" 4 

49586 0 II TRACK SPRING GUARD 2 
CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAD '" 8 

-" 
lOCKWASHER, 3/8" 8 

480380A 12 TRACK SPRING 4 
6601 DO 13 TRACK SPRiNG RETAINER, REAR, L.H. (RIGID TRACK FRAME) I 
6601 UOX 13 TRACK SPRiNG RETAINER, REAR, l.H, WITH 4 CORKS AND 

6 STUDS, 63265 0 (NOT RIGID TRACK FRAME) 1 
CAP SCREW, 1/2 )( 3-1/2" N.r. HEX. HEAD I 

CAP SCREW, 3/4 )( 1-7/8" N.F. HEX. HEAD 6 
HEX. NUT, 1/2" N.r. I 
lOCKWASHER, 1/2" I ~i 

"-

lOCKWASHER, 3/4" 6 
-

CORK, 5/8 X 13/16 DIA. x I" LONG 

(XX QUAl! TV - SIZE 7l 4 
6602 DO 13 TRACK SPRING RETAINER, REAR, R.Ho (RI3ID TRACK FRAME) I 
6602 DOX 13 IRACK SPRING RETAiNER, REAR, R.H." WITH 4 CORKS AND 

6 STUDS, 63265 D (NOT RIGID TRACK FRAME) I 
CAP SCREW, 1/2 X 3-1/2" N,F. HEX HEAD 1 
CAP SCREII, 3/4 X 1-7/8" N.t, HEX HEAD 6 
HEX. NUT, 1/2" N.r. I 

LOCKWASHER, 1/2" I 

LOCKWASHER, 3/4" 6 

CORK, 5/8 X 13/16" OIA. x 1" LONG 

(XX QUAL! TV - SIZE 7) 4 
5')1143 0 14 TRACK SPRING ADJUSTING Roo LOCKWASHER 4 

HEX. JAM NUT, 1-1/4" N.f. 4 

6605 OA 15 TRACK SPRING RETAINER, FRONT 2 
CAP SCREW, 1/2 x 2-1/4" Nof. HEX. HEAD 2 

HEX 0 NUT, 1/2" N.F. 2 
LOCKWASHER, 1/2" 2 

67897 0 16 TRACK FRAME AND TRACK SPR I NG GUIDE, l.H. , COMPLETE 

(Will WORK FOR 8487 DAX) TCB SOl TO 8761 I 

67898 0 16 TRACK FRAME AND TRACK SPRING GUIDE, R .H., CO~lPLETE 

(Will WORK FOR 8488 OAX) rCB 501 TO 8761 I 

9630 OX 16 TRACK FRAME AND TRACK SPRING GUIDE, loH. WiTH CORKS TCB 8762 UP 1 

CAP SCREW, 1/2 x 3_1/2" N.F. HEX HEAD I 

CAP SCREW, 3/4 x 1-5;8" N.C, HEX HEAD 6 
HEX NUT, 1/2" N.r. I 

./ 

LOCKWASHER, 1/2" 1 (:' .. 0-

LOCKWASHER, 3/4" b C L 

CORKS, 9/16 X 3/4" 01A~ x 15/16" LONG (XX QUALiTY-SIZE 6) 2 

CORKS, '5/8 X 13/16" OIA. x I" LONG (XX QUAlITY-SiZE 7) I 8 

~~--.----------



-163 - GENUINE 

CHASSIS ~PARTS 
e PART REF. DESCRIPTION I NO. 

NUMBER NO. SERIAL NUMBER REQ'D 

9631 DX 16 TRACK FRAME AND TRACK SPRING GUIDE, R. H. WITH CORKS TCB 8762 UP I 

CAP SCREW, 1/2 X },.1/2" N.F. HEX HEAD I 

CAP SCREW, 3/4 X 1-5/8" N.C. HEX HEAD 6 
HEX NUT, 1/2" N.F. 1 
LOCKWASHER, 1/2" I 

LOCKWASHER, 3/4" 6 
CORKS, 9/16 X 3/4" DIA. X I J/16" LONG (XX QUAL I TY -S I ZE 6) 2 
CORKS, 5/8 X 13/16" DIA. X I" LONG (XX QUAlITY-SIZE 7) 8 

8487 DAX 16 TRACK FRAME AND TRACK SPRING GUIDE, L.H. WITH CORKS 

ORDER 67897 D) TCB JOI TO 8761 I 

CAP SCREW, 1/2 X 3-1/4" N.F. HEX. HEAD I I I 

CAP SCREW, 3/4 X 1-5/8" N.C. HEX. HEAD 6 I 
! .j HEX. NUT, 1/2" N.F. I I 

i 
I LOCKWASHER, I 2" I / 

LOCKWASHER, 3/4" I 6 
! ! CORKS, 11/16 X 7/8" DIA. X 1-1/16" LONG (XX QUAL I TV - SIZE 8) 8 I 

8488 DAX 16 I TRACK FRAME AND TRACK SPRI NG GUIDE, R.H. WI TH CORKS 

ORDER 67893 D TCB JOI TO 8761 I 

CAP SCREW, 1/2 X 3-1/4" N.F. HEX. HEAD ! I 

, CAP SCREW, 3/4 X 1-5/8" N.C. HEX. HEAD 6 
I HEX. NUT, 1/2" N.F. I 

LOCKWASHER, 1/2" I I 

LOCKWASHER, 3/4" 6 
! COR~, 11/16 X 7/8" DIA. X 1-1/16" LONG (XX QUAL I TY - SIZE 8) 8 ! 

53222 DA 17 TRACK FRAME, L .H., (NOT EXTENDED TRACK_FRAME) I 

:;.3223 DA 17 TRACK FRAME, R.H., (NOT EXTENDED TRACK FRAME) I I 
64001 DA I 17 TRACK FRAME, L .H., COMPLETE (EXTENDED TRACK FRAME-SPECIAL) I I 
54002 DA I 17 . TRACK FRA"IE, R. Ii., COMPLETE (EXTENDEO T~ACK FRA'~E-SPEC I AL) I I 

I 

67127 DA ! 17 I TRACK FRAME, L.H. (EXTENDED TRACK FRAME) I 
I i (0I.:SE~ ON MODIFIED LNITS BUCY'RUS-ERIE No. 30 AND 31 ) I 

G~~23 D~ 17 iTRACK FRAME R.H. (EXTENDED TRACK FRAME) 

«(£JUSEO ON MODIFIED UNITS BUCYRUS-ERIE No. 30 AND 31 ) I 

:53365 DA 12 TRACK ROLLER (Nos. 1,3 &. 5), COMPLETE (SINGLE FLANGE) 

(EXTENDED TRACK FRAME-SPECIAL) (SEE NOTE) 0 

53365 DA 18 TRACK ROLLER, Nos. I AND 4, COMPLETE (S I NGLE FLANGE) 

(NOT EXTENDED TRACK FRAME) 4 
53368 D 19 TRACK ROLLER, 53364 DX WITH BUSHINGS AND 2 OIL SEALS, 53358 DA 

(NOT EXTENDE~ TRACK FRAME) 11 

53364 DX 19 TRACK ROLLER (DOUBLE FLANGE) (Nos. 2 &. 4) 
(EXTENDED TRACK FRAME-SPECIAL) (SEE NOTE) 4 

~'l'l64 LlX !9 TRACK ROLLER, Nos. 2 AND 3 WITH BUSHING (JOUBlE FLAN:lE) 

(NOT EXTENDED TRACK fRAME) 4 
53366 DA 20 TRACK ROLLER (Nos. 2 & 4), COMPLETE (DOUBLE fLANGE) 

(EXTENDED TRACK FRAME-SPECIAL) (SEE NOTE) 4 

53366 DA 20 TRACK ROLLER, Nos. 2 AND 3, COMPLETE (DOUBLE FUNGE) 

(NOT EXTENDEP TRACK fRAME) 4 
5404 :J 21 TRACK ROLLER SHAFT BRACKET, INNER (NOT. EXTENvED TRACK fRAME) 8 

CAP SCREW, 1/2 X 1-3/4" N.r. ·HEX HEAD 16 
HEX. NUT, 1/2" N.F •. 16 
LOCKWASHER, 1/2" 16 

8404 D 21 TRACK ROLLER SHAFT BRACKEr, INNER 

(EXTENDED TRACK fRAME-3PECIAL) (SEE NOTE) 10 
CAP SCREW, 1/2 X 1-3/3" N.F. HEX HEAD 20 
LOCKWASHER, 1/2" 20 

0- FOR TABULATION Of MODifiCATIONS SEE !NTROD~CTION PAGE 

NOTE - (ALSO USED ON MODifiED UNITS BUC.VRuS-ERLE No. 0,0 AND 31 ) 
(Rnued 2··4B) 



-164 - GENUINE 
CHASSIS ~PAR'S 

SERIAL NUMBER 

PRlNTED IN STATES OF AM£E 



-165- GENUINE 

CHASSIS ~PAR'S 
G PART REF. 

DESCRIPTION I NO. 
NUMBER NO. SERIAL NUMBER REQ'C 

58294 DAX 34 HEAVY DUTY TRACK ROLLER SHIELD, OUTER, L.H. WI TH STIFFENER 

(SPECIAL) I 
CAP SCREW', 1/2 X 1-5/8ft N.f. HEX. HEAD 9 
HEX. NUT, 1/2" N.f. 9 
LOCKWASHER, 1/2" 9 

58295 DAX 34 HEAVY DUTY TRACK ROLLER SHIELD, OUTER, R.H. WI TH ST I FFEHER 

(SPEC I AL) I 
CAP SCREW, 1/2 X 1-5/8ft N.f. HEX. HEAD 9 
HEX. NUT, 1/2" N.f. 9 
LOCKWASHER, 1/2" 9 

53352 DA :1') TRACK ROLLER SHIELD,INNER, L.H. 

(NOT HEAVY DUTY OR EXTENDED TRACK fRAME) I 

CAP SCREW, 1/2 X 1-1/2" N.f. HEX. HEAD 7 
HEX. NUT, 1/2" N.f. 7 
LOCKWASHER, 1/2" 7 

53353 DA 35 TRACK ROLLER SHIELD, INNER, R.H. 

(NOT HEAVY DUTY OR EXTENDED TRACK fRAME) I 
CAP SCREW, 1/2 x 1-1/2" N.f. HEX. HEAD . 7 
HEX. NUT, 1/2" N.f. - 7 
LOCKWASHER, 1/2" 7 

58296 DAX 35 HEAVY DUTY TRACK ROLLER SH I ELD, INNER, L.H. WI TH ST I FFENER I 

(SPEC I AL) I 

CAP SCREW, 1/2 X 1-5/8" N.f. HEX. HEAD 7 
HEX. NUT, 1/2" N.f. 7 
LOCKWASHER, 1/2" 7 

58297 DAX 35 HEAVY DUTY TRACK ROLLER SHIELD,' INNER, R.H. WITH STIFFENER 

(SPECIAL) I 

CAP SCREW, 1/2 X 1-5/8" N.f. HEX. HEAD 7 
HEX. NUT, 1/2ft N.f. 7 
LOCKWASHER, 1/2" 7 

6400:1 D 36 TRACK ROLLER SHIELD, INNER, L.H. (EXTENDED TRACK fRAME-SPEC IAL) (SEE NOTE) I 

CAP SCREW, 1/2 X 1-1/8" N.t. HEX HEAD 8 
LOCKWASHER, 1/2" 8 

64004 0 36 TRACK ROLLER SHIELD, INNER, R.H. (Ex TENDED TRACK fRAME-SPEC I AL) (SEE NOTE) 8 

6400,) D 37 TRACK RO~LER SHIELD, OUTER, L.H. (EXTENDED TRACK fRAME -SPEC I AL) (SEE NOTE) I 

CAP SCREW, 1/2 X I-I/b" N.f. HEX HEAD 10 

LOCKWASHER, 1/2" 10 

64006 0 37 TRACK ROLLER SHIELD, OUTER, R.H. (EXTENDED TRACK fRAME-SPECIAL) (SEE NOTE) I 

CAP SCREW, 1/2 X 1-1/8" N.t. HEX HEAD 10 

LOCKWASHER. 1/2" 10 

6~989 P ?f3 RIGID TRACK fRAME CROSSBAR STUD, SHORT 

(EXTENDED TRACK fRAME-SPECIAL) 4 
63990 0 39 ~IGID TRACK fRAME CROSSBAR STUD, LONG 

(EXTENDED TRACK fRAME -SPEC I AL) II 

58298 D HEAVY DUTY TRACK ROLLER SHIELD ATTACHMENT I 

63957 0 RIGID TRACK fRAME CROSSBAR CLAMP (EXTENDED TRACK fRAME-SPECIAL) 4 

64010 DA EXTENDED TRACK fRAME ATTACHMENT - SPECIAL - (fA~TORY ApPLIED ONLY) 

(fOR TRACTORS EQUIPPED WITH RIGID TRACK tRAME ATTACHMENT 59528 D AND 

LARGE DIAMETER HEAVY fRONT IDLER ATTACHMENT 62488 0 I 

2')171~ R91 EXTENDED TRACK fRAME UNIT (SAME AS ATTACHMENT 64010 DA EXCEPT 67727 DA 

67728 DA TRACK fRAMES ARE USED INSTEAD OF 64001 DA 

AND 64002 DA AND LESS 3 SECTION TRACK GHAIN 65259 0 AND TRACK CHAIN AND 

SHOES 65260 D) (®USED ON MODIFIED UNITS BUCYRUS-ERIE No, 30 AND 31) I 

0- fOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

NOTE - ALSO USED ON MODIFIED UNITS BUCYRUS-ERIE No.·~O AND :11 
(Re.,.,.ed ,2· 46) 



1 2 
I 
I , 

~~ 

15644 
45797 

8415 

D 

D 

D8 

8416 08 

53360 D 

53358 OA 

53373 D 

60573 D 

53362 0 

53369 ox 
53399 [l 

53400 ox 

8419 ox 

53395 OA 

(Re"u.d 2 .. "46) 

I 

2 

3 

3 

4 
5 
6 
6 
7 
8 
9 
9 

10 

II 

-166 - GENUINE 

CHASSIS ~PAR'S 

1~ 1.,4 
I I 

4 Ii 6 7 8 ~ 
I I I I I 
I I I I I J 

@~~u~ 
I I 
I I 
I I 
I I 

:i I 

@:l4 

20 

8-1038 

Reference numbers only are show'll ill illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding pa;[i.shouni with llumher.~. 
- :t::. 

J¥ 
.... :;. 

TRACK ASS~MBLY-FRONT IDLER ;Jf! C--) + ..... 
,,x 

FRONT IDLER SHAFT NUT, INNER .. 2 

FRONT I DLER SHAFT NUT LOCK ~. 4 

FRONT IDLER GUIDE, INNER, R.H. AND OUTER, L.H. , .. 
(WILL WORK fOR ti416 DB) .{ . 

W\' 2 ., 
FRONT IDLER GUIDE, OUTER, L.H. (ORDER 8415 D8) +: .. 

" I 

FRONT IDLER FELT WASHER 4 
FRONT IDLER OIL SEAL (SEE NOTE) 4 
FRONT IDLER RETAINER SNAP RING (ORDER 60573 D) TCB 501 TO 3123 4 
FRONT IDLER RETAINER SNAP RING (WILL WORK fOR 53373 D) TC8 3124 Up 4 
FRONT IDLER RETA I NER 4 I 
FRONT IDLER THRUST WASHER (SET Of 2) 2 -
FRONT IDLER BUSHING (ORDER 53400 OX) 4 

FRONT IDLER BUSHING (SET Of 2) (WI LL WORK FOR 53399 D) (,SEE NOTE) 2 -
, 

'. ,-
~~i -

FRONT IDLER WITH BUSHINGS AND 2 OIL SEALS, 53358 OA 

(NOT HEAVY FRONT IDLER) 2 

FRONT ·IDLER SHAfT (INNER AND OUTER ~ALVES) 2 

NOTE - ALSO USED ON MODifiED UNITS 8UCYRUS-ER I E No •. 30 AND 31 

PJUNTED IN UNITED STATES OF AMEBIC 



-167 - GENUINE 

CHASSIS _4lDPARTS 
PART REF. 

I NO, 
NUMBER NO, DESCRIPTION SERiAL NUMBER 

"EO'O 

8417 DB 12 FRONT IDLER GUIDE, INNER, L. H. AND OUTER, R. H. 2, 
8418 DB 12 FRONT IDLER GUIDE, OUTER, R.H. (ORDER 8417 DB) I 

18573 DA 13 FRONT IDLER SHA FT NUT, OUTER 2 
37290 D 14 FRONT IDLER LUBRICATOR 2 

I 
I I 

-

1+8040 D 15 FRONT IDLER ADJUSTER (STANDARD TRACK FRAME) 2 
CAP SCREW, 1/2 )( 1-1/4" N.F. HEX. HEAD (CADMIUM PLATED) 4 
LOCKWASHER, !/2" (CADt.i I UM PLA.TED) 4 

53398 D 16 FRONT IDLER GUIDE CROSS PLATE 2 

CAP SCREW, 5/8 X 2" N.C. HEX. HEAD 8 
LOCKWASHER, 5/8" 8 

SA 3215 17 FRONT IDLER SHAFT KEY (WOODRUFF "G") 2 

63996 DA 18 FRONT IDLER ADJUSTER (EXTENDED TRACK FRAME SPECIAL) (SEE NOTE) 2 

62433 D HEAVY FRONT IDLER ATTACHMENT-SPECIAL (FACTORY ApPLIED ONLY) I 

62486 DA 19 HEAVY FRONT IDLER ADJUSTER (SPEGIAL) JSEE NOTE) 2 

-
9314 DX 20 HEAn FRONT IDLER WITH BUSHINGS AND 2 01 L SEALS, 53358 DA ..• 

(SPECIAL) (SEE NOTE) 2 <;;i,e;· 
2'i1714 R91 LARGE DIAMETER HEAVY FRONT IDLER ATTACHMENT .'.'<:,',.';'> 

(0USED ON MODIFIED CiNITS BUCYRUS-ERIE No, 30 AI:D 31) I "·i,,'·'.' 

'," ' 

..... 

,-

0- FOR TABULATION OF ~10DIFICATIONS SEE INTRODUCTION PAGE 

NOTE _ ALSO USED ON MODIFIED UNITS BUCYRUS-ERIE No. 30 AND 31 I 
I 

(ReVUled 2- 46, 



-168 - GENUINE 

CHASSIS ~PA~ 

2-__ 

-- _d_ :;8--__ 7 

Reference numbers only are shown in illustration. Us~ I H C part numbers in ordering. 

TRACK ASSEMBLY-TR,ACK CHAIN 

PlUNTED IN UNITED STATES OF AMERlc::::..J 



-169- GENUINE 

·e 
~PARTS CHASSIS 

, 

I 
PART REF. DESCRIPTION SERIAL NUMBER NO. 

NUMBER NO. REQ'C 

53246 DA . I TRACK LINK, R.H. (EXTENDED TRACK fRAME-SPECIAL) (SEE NOTE) 66 

53246 DA I TRACK LINK, R.H. (STANDARD TRACK fRAME AND fRONT IDLER) TCB 2001 UP 60 
53246 DA I TRACK LINK, R.H. 

(STANDARD TRACK fRAME AND HEAVY fRONT JDLER - SPECIAL) 62 
53246 DAX I TRACK LINK. R.H. WITH 2 TRACK SHOE·NuTS, 60221 DA 

(WILL WORK FOR 53246 D) (STANDARD TRACK fRAME AND fRONT IDLER) TCB 501 TO 2000 ~ 
53247 DA 2 TRACK MASTER LINK (SEE NOTE) TCB 2001 UP 6 
53247 DAX 2 TRACK M.t,S·TER LINK WITH 2 TRACK SHOE NUTs, 60221 DA 

(W I LL WORK FOR 53247 D) (STANDARD TRACK fRAME AND fRONT IDLER) TCB 501 TO 2000 6 
43712 DB 3 TRACK MASTER LINK PIN LOCKWIRE (SEE. NOTE) 6 .. 
53249 DA 4 TRACK LINK PIN (1.3720/1.3750 DIA. x 6-1/4" LONG) 

(STANDARD TRACK FRAME AND FRONT lOUR) 60 

')3249 DA 4 TRACK LI NK PIN (1.3720/1.3750 DIA. x 6-1/4" LONG) " 

(STANDARD TRACK FRAME AND HEA~Y fRON~ IDLER - S~ECIAL) 66 

')~249 DA 4 TRACK L·INK PIN (1.3720/1.3750 DIA. x 6-1/4" LONG) 

(EXTENDED TRACK FRAME-SPECIAL) (SEE NOTE) 66 

53248 D 5 TRACK LINK BUSHING (1.3800/1.3900 I .D. x 2.049/2.051 O.D. x 4-1/4" LONG) 

(STANDARD TRACK FRAME AND FRONT IDLER) 66 

53248 D 5 TRACK LINK BUSH I NG (I .3800/ I .3900 I.D. x 2.049/2.051 €J.D. x 4-1/4" LONG) 

(STANDARD TRACK FRAME AND HEAVY fRONT IDLER - SPECIAL) 68 
53248 D 5 TRACK LINK BUSHING (1.3eOO/I.3900 I.D. X 2.049/2 .• 051 O.D. X 4-1/4") 

(EXTENDED TRACK FRAME-SPECIAL) (SEE NOTE) 72 
53245 DA 6 TRACK LINK, L.H. (STANDARD TRACK fRAME AND fRON' IDL~R) TCB 2001 UP 66 

53245 DA 6 TRACK LINK, L.B. 

(STAND'ARD TRACK FRAI~E AND HEAVY fRONT IDLER-SPECIAL) 68 
53245 DA 6 TRACK LINK L .H. (EXTENDED TRACK fRAME -SPEC I AL) (SEE NOTE) 72 

53245 DAX 6 TRACK·L!NK, L.H. WITH 2 TRACK SHOE NUTS, 60221 DA 

(.WrLL>WORK FOR 53245 D) (STANDARD TRACK FRAME AND fRONT IDLER) TCB 501 TO 2000 66 

53250 D 7 TRACK MASTER LINK PIN (1.3595/1.3610 OIA. x 6-23/32" LONG) 

(SEE NOTE) 6 

, 

NOTE - ALSO USED ON MODIFIED UNITS BUCY.RUS-ER I E No. 30 AND 31 

.' (Revued 2 46 



CLIPPED CORNER SHOE 

8QUARE CORNER SHOE END LUG ICE GROUSER AND SNOW 

END LUG ICE GROUSER 
CENTER LUG ICE GROUSER 

FLIIT UNIVERSAL SHOE 

" I 
"l 

I FLAT SKELETON SHOE 
RTREET PLATE 

OJ 

~ 
~ 

! TRACK ASSEMBLY -TR("3HOES 

CENTER LUG rCE GROUSER AND SNOW 

'V" TYPE ICE GROUSER 

TEE TYPE SHOE 
13-264 A 

o 
II~ I~ 
00 
I-l 
00 

-.J 
o 

e>a 
-rPIJ 

Z 
""Il:IIC =- ""'" 
~:z 
~Pi 



• 
PART 

NUMBER 

49476 
49471 
49478 
49479 
49480 
49481 
50313 

DB 
DB 
DB 
DB 
DB 
DB 
DB 

49362 D 

W31115 D 
(i) 6022 I DA 

NAME OR DESCRIPTION 

SQUARE CORNER 

SET of TRICK SHOES 
SET OF TRICK SHOES (STANDARD) 
SET OF TRICK SHOES 
SET OF TRACK SHOES (WIDE TREAD) 
SET OF TRACK SHOES (WIDE TREAD) 
SET Of TRACK SHOES (WIDE TREAD) 
SET OF TRACK SHOES 

INCLUDED WITH THE ABOVE 

TRACK SHOE CAP SCREW 
LOCKWASHER, 7/16" 

TRACK SHOE CAPSCREW NUT 
TRACK SHOE CAPS CREW NUT 

CLI PPED CORNER 

49482 DB SET OF TRACI( SHOES 
49483 DB SET OF TRACK SHOES 
4948# DB SET Of TRACK SHOES 
49485 DB SET OF TRACK SHOES (WIDE TREAD) 
49480 DB SET OF TRACK SHOES (WIDE TREAD) 
4948] DB SET OF TRAGK SHOES (WIDE TREAD) 
50314 DB SET OF TRACK SHOES 

119362 0 

(t)31115D 
(i) 6022 I OA 

@571]6 0 
©57542 0 

57528 D 
251709 R91 

INCLUDED WITH THE ABOVE 

TRACK SHOE CAP SCREW 
lOCKWASHER, 7/16" 

TRACK SHOE CAPSCREW NUT 
TRACK SHOE CAPSCREW NUT 

FLAT SHOES 

SET OF UNIVERSAL TRAGK SHOES(ORDER 57542) 
SET OF UNIVERSAL TRACK SHOES (WILL WORK 

fOR 57176 D) 
SET Of SKELETON TRACK SHOES 
SET OF SPECIAL OVERLAPPING FLAT SHOES 
(eUSE .ON BUCYRUS-ERIE MODIFICATION 
No. 30 AND 31) 

INCLUDED \oIITH THE ABOVE 

SI IE 

8" 
13" 
15" 
Ib" 
18" 
20" 
14" 

S" 
13" 
15" 
16" 
18" 
20" 
Ii!." 

14" 

14" 
II" 

15" 

TRACK 

SHOE 

49465 DB 
46839 DB 
49466 DB 
119467 DB 
49468 D8 
49469 DB 
50311 DB 

49470 DB 
49471 DB 
49472 DB 
49473 DB 
4947li DB 
49475 DB 
50312 DB 

8745 0 

5447 D 
531S DA 

9245 DA 

Noo 
USED 

66 
®66 

66 
66 
66 
66 
66 

~
264 

... 264 
+ 264 
... 264 

PART 

NUMBER 

57529 D 

57530 0 

67248 D 

57531 D 
57532 0 
57533 0 

NAME OR DESCRIPTION 

ICE GROUSER 

SET OF \4EsTGO ("VEE" TYPE", Lt GHT) TRACK SHOES 
CAP SCREW, 5/8 x 1-7/15" NoF. HEX HEAD 
HEX NUT, 5/8" 
LOCK~JASHER, 5/8" 

SET OF WESTCO ("VEE" ·TYPE, HEAVY) TRACK SHOES 
CAP SCREW, 5/S X 1-7/8" N.F. HEX HEAD 
HEX NUT J 5/8" 
LOCI\WASHER, 5/8" 

SET OF lTEE TVPE I Nell NED) TRACK SHOES 
CAP SCREW, 5/8 x 1-7/8" N.F. HEX HE~" 
HEX NUT, 5/S" 
LOCKWAsHER, 5/8" 

SET OF TRACK SHOES (STRAIGHT DETACHABLE) 
SET OF TRAGK SHOES (INCLINED DETACHABLE) 
SET OF TRACK SHOES ("V" DETACHABLE) 

INCLUDED WITH THE ABOVE 

CAP SCREW, 5/S X 2" N.Fo HEXo HEAD 

6611 HEXo NUT, 5/8" N.F. 
~~ LOGKWASHER, 5/8" 

66 
66 
66 
66 

264 
264 
264 
264 

72 

STAGGERED LUG ICE GROUSER AND SNOW 

57534 DA ISET OF TRACK SHOES (CENTER lUG) 
(END lUG) 

57535 OA SET OF TRAGK SHOES (CENTER lUG) 
(END lUG) 

49362 D 

0311150 
(i)602?1 fU 

G) 57526 D 

INCLUDED WITH THE ABOVE 

TRACK SHOE CAP SCREW 
lOCKWASHER, 7/16" 

TRACK SHOE CAPSCREW NUT 
TRACK SHOE CAPsCREW NUT 

STREET PLATES 

SET OF STREET PLATES 
CAP SCREW, 5/8)( 1-3/S" N.F. 
HEX. NUT, 5/B" N.ro 
LOCKWASHER, 5/8" 

HEX. HEAD 

SIZE 

13 " 

13-1/2" 

10-3/4" 

14" 
14" 
9" 

13" 
13" 
15" 
15" 

TRACK 
SHOE 

37Ci22 D 

37824 D 

67247 0 

3272 DA 
5416 D 
3401 DA 

57513 DA 
57514 DA 
57515 DA 
57516 DA 

29802 DR 

36970 D TRACK SHOE CAP SCREW Ie§) 264 G) 57527 0 SET OF STREET PLATES I 29802 DB 
LOCKWASHER, 7/16" e§)264 CAP SCREW, 5/8 X 1-3/S" Nor. HEX. HEAD 

TRACK SHOE CAPSCREW NUT f.::\ 2644 HEX. NUT, 5/8"SNoF. 
.TRACK SHOE CAPSGREW NIIT .1.!V26 LOCKWASHER, 5/ " 

T~ACTORS TCB 501 TO 2000 (jf)2 ADDITIONAL REQUIRED ON lRACTORS EQUIPPED lilTH HEAVY FRONT IDLER, b ADDITIONAL REQUIRED ON TRACTORS EQUIPPED WITH EXTENDED TRACK 
TRACTORS TCB 2001 UP FRAME. Q8 AODITIONAL REQUIRED ON TRACTORS EQUIPPED WITH HEAVY FRONT IDLER, 24 ADOiTlONAL REQUIRED ON TRACTORS EQUIPPED WITH 
TRACTORS TCB 501 TO 1099 EXTENDED TRACK FRAME. (*)- FOR TABULATION OP MODIFICATIONS SEE INTRODUCTION PAGE, 

Tr" H"" ,,~ t.lM,"u,,,< ATTArHMFNT (B)24 ADDITIONAL ON BUCYRIJs-ERIE MODI.FICATION Nos. 30 AND 31 

Noo 
USED 

I -

66 
132 
132 
132 

66 
132 
132 
132 
66 

13'~ 
13'~ 
132 

66 
66 
66 

132 
132 
1:?,2110 
~ 
~ 
U1 

3311Ul 
33 00 
33 
33 

~§ 
68 
68 

--J 

·ea 66: l1"'li 
132 , :£ 
132 ~ C 
132 ~ 
~Z 
;::;c~ 



1 

2 ........................ 

'~ 

Qff} 
t f~~ 

\ 
\ 

-172 -

CHASSIS 

,~ 
, \ , \ 

·11 12 

GENUINE 

~PAR'S-

\ \ I 
\ \ I A-4292 
\ " .8 4 

6 

Reference numbers only are shoum in illustration. Use I H C part numbers in ordering. 

Unnumbered pans in the illustrations are the same as corresponding parts shoum with numbers. o 
TRACK ASSEMBLY-TRACK FRAME DIAGONAL BRACE 

(Not Rigid Track Frame) 

PRINTED IN UNITED STATES OF AMERICA 



-173 - GENUINE 

CHASSIS G]DPARTS 
PART REF. DESCRIPTION I SERIAL NUMBER NO. 

NUMBER NO. REQ'O 

53657 DB 7 TRACK FRAME D I AGONAL BRACE, L.H. (NOT WI DE TREAD) I 

53658 DB 7 TRACK FRAME D I AGONAL BRACE, R.H. (NOT WIDE TREAD) I 

53659 DB 7 TRACK FRAME DI AGONAL BRACE, L.H. (WI DE TREAD) I 
53660 DB 7 TRACK FRAME DI AGONAL BRACE, R.H. (WI DE TREAD) I 

47780 D 8 TRACK FRAME DI AGONAL BRACE CLAMP SHIM (LIGHT) 8 
47779 D 9 TRACK FRAME DIAGONAL BRACE CLAMP SHIM (MEDIUM) 4 
47778 D 10 .TRACK FRAME DIAGONAL BRACE CLAMP SHIM (HEAVY) 4 

45293 D II TRACK FRAME DIAGONAL BRACE STUD NUT 12 
LOCKWASHER, 3/4" 12 

480~'i D 12 TRACK FRAME DIAGONAL BRACE STUD TCB 501 TO 8484 12 
6326'5 D 12 TRACK FRAME DIAGONAL BRACE STUD TCB 8485 UP 12 

.. 

-



53898 DA I 

55311 DX 2 

54027 D 3 
54029 D 3 
47605 D 4 

47610 D 4 

!1604 D 'i 
47609 D 5 
47603 D 

~ 
0 

47608 D 6 

47596 D 7 

40974 DA 8 

53898 D 9 

53897 D 9 

47594 DA 10 

54026 D II 

54028 D II 

47602 D 12 

47607 D 12 

8493 D 13 

47598 DAXA 14 

41842 D 15 

47595 D 16 .. --
6612 D 11 

47599 DAXA 18 
(Revued 2· 46) 

-174 -

CHASSIS 

1 9 

.~;:illi\ ~ 
\ I 

P' \ t 
\ I 

16 10 
--17 

12 

8 
I 
I 

rt.eference numbers only are shown in illustration: Use I H C part numbers in ordering. 

Unnumbered pans in the illustrations are the· same as corresponding parts shown with numbers. 

EQUALIZER SPRING 

EQUAL I ZER SPRING CUP 

EQUAL I ZER SPRING CENTER BOLT WITH 1/2" N.F. HEX. NUT 
EQUAL I ZER SPRING LEAF, No. 6 (NOT WIDE TREAD) (NOT HEAVY DUTY) 

EQUALIZER SPRING LEAF, No. 6 (WIDE TREAD) (NOT RIGID TRACK FRAME) (NOT HEAVY DUTY) 
EQUALIZER SPR I NG LEA! ~ No. 5 (NOT WIDE TREAO) (NOT HEAVY DUTY) 

EQUALIZER SPRING LEAF, No. 5 (WIOE TREAD) (NOT RIGID TRACK FRAME) (NOT HEAVY DUTY) 

EQUALIZER SPRING LEAF No.4 (NOT WIDE TREAO) (NOT HEAVY Du~Y) 
EQUALIZER· SPRING LEAF, No.4 (WIDE TREAD) (NOT RIGIO TRACK FRAME) (NOT HEAVY Dun) 

EQUALIZER SPRING LEAF, No.3 (NOT WIOE TREAD) (NOT HEAVY DUTY) 
EQUALIZER SPRING LEAF, No.3 (WIDE TREAD) (NOT RIGID TRACK FRAME) (NOT HEA·VY Dun) 

EQUALIZER SPRING RETAINING WASHER 

CAP SCREW, 1/2 X 1-1/4" N.F. HEX. HEAD 

EQUALIZER SPRING RETAINING WASHER LOCK 

EQUAL I ZER SPRING (6 LEAVES) (WIOE TREAD) (NOT RIGID TRACK FRAME) (NOT HEAVY DUTY) 

EQUALIZER SPRING (6 LEAVES) (NDT WIDE TREAD) (NOT HEAVY DUTY) 

EQUALIZER SPRING SADDLE BUSHING 
'. 

EQUALIZER SPRING LEAF, No. 2 (NOT WIDE TREAD) (NOT HEAVY DUTY) 

EQUAL I ZER SPRING LEAF, No. 2 ·(WIDE TREAD) (NOT RIGID TRACK FRAME) (NOT HEAVY DUTY) 

EQUALIZER SPRING LEAF, No. I (NOT WIDE TREAD) (NOT HEAVY DUTY) 

EQUALIZER SPRING LEAF, No. I (WIDE TREAD) (NOT RIGID TRACK FRAME) (NOT HEAVY DuTY) 

EQUA~IZER SPRING GUIDE PAD (NOT RIGID TRACi FRAME) 

EQUALIZER SPRING $ADOL~ WITH 2 BUSHINGS, 47594 DA (NOT WIDE TREAD) 

EQUAL I ZER SPR I NG CLI P NUT 

EQUALIZER SPRING PIVOT SHAFT 

EQUALIZER SPRING PIVOT SHAFT CAP 

CAP SCREW, 7/8 X 2-1/4" N.C. HEX. HEAD 

LOCKWASHER, 7/8" 
EQUALIZER SPRING SADDLE WITH 2 BUSHINGS 47594 DA (lI/l DE TRE,AD) 

GENUINE 
G]DPARTS 

4 

I 

I 

I 

1 

0 1 

1 

1 

1 --
1 

1 

2 

I 

I 

1 

2 

I 

1 

I 

r 

2 

1 

8 

I 

1 

6 

6 

I 
T OF n>NTED IN tmrrED S ATES AME3 



e 

0'","" " , 12059 GT 

12061 GT I 

'11898 01>. 2 

60476 DX 3 

12065 GT 4 

12064 GT 5 
12063 GT 6 

12062 GT 7 

12060 GT 8 

.. 

CHASSIS 

8 

7 
I 
I 
I 
I 

i~ 
A-I0328 

RefeTence numbeTs only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

HEAVY DUTY EQUALIZER SPRING 

HEAVY DUTY EQUALIZER SPRING ATTACHMENT 

( ® ALSO USED ON MOD I F I ED UN I TS BUCYRUS -ER I E No. 30 AND 31 ) 

EQUALIZER SPRING REBOUND BRACKET 

CAP SCREW, 5/8 x r -3/4" N.F. HEX HEAD 

CAP SCREW, 5/8 x 2-1/4" N.F. HEX HEAD 

HEX NUT, 5/8" N.F • 

LOCKWASHER 5/8" 

EQUALIZER SPRING CLIP 

EQUALIZER SPRING CENTER BOLT 

HEX NUT, 1/2" N.F. 

EQUALIZER SPRING LEAf No., 4 

EQUALIZER SPRING LEAf No. 3 
EQUAL I ZER SPRING LEAF No. 2 

EQUALIZER SPR I NG LEAF No. I 

EQUALIZER SPRING (INCLUDES REFERENCE No.3 THROUGH 7) 

® - FOR TABULATION Of MODifiCATIONS 'SEE INTRODUCTION PAGE 

GENUINE 

~PAR'S 

2 

2 

4 
6 

6 

4 

I 

I '~-.-.. 

'., 
.~ 

I 

I 

I 

r 
I 

(Revued. 2.'46) 



-174s- GENUINE 

MEMORANDA ~PAR'S 

o 

PRINTED IN UNITED STATES OF AMEl 



-175 - GENUI'NE 

CHASSIS ~PAR'S 
l---~ 

2------1 

/""---,'---8 

li------9 
Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the iIIustriltions are the same as corresponding parts shown with numhers. 

DRAWBAR 

47772 D I DRAWBAR PIVOT PIN,LoCK I 
CAP SCREW, 3/8 X I" N.r. HEX .. HEAD I 
LOCKWASHER, .3/8" I 

47771 D 2 DRAWBAR PIVOT PIN 
-

I 

53921 D 3 DRAWBAR I 
STEEL RIVET, I X 4-3/8" ROUND HEAD 2 

47773 D 4 DRAWBAR GUIDE I 

CAP SCREW, 7/8 X 4-1/2" N.r. HEX HEAD 2 

HE X. NUT, 7/8" N. r • 2 
LOCKWASHER, 7/8" 2 

52205 D 5 DRAWBAR GUIDE BRACKET 2 
CAP SCREW, 3/4 X 3" N.C. HEX. HEAD TCB 501 TO 986 6 
CAP SCREW, 3/4 X 1-3/4" N.C. HEX. HEAD TCB 501 TO 986 6 
LOCKWASHER, 3/4" 6 

47776 D 6 DRAWBAR CLEVIS PIN I 

47775 D 7 DRAWBAR STOP PIN I 

COTTER PI N, 1/4 x 1-1/2'" I 

53925 D 8 DRAWBAR CLEVIS WEAR PLATE 2 

CAP SCREW, I X 6_1/4" N.r. HEX. HEAD I 

HEX'. NUT, I" N.r. I 

LQCKWASHER, I" I 

53924 D 9 DRAWBAR JAW SPACER I 



-- 176-

CHASSIS 

__ -111 

Reference numbers only are shown in illustration. Use I He part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding pa"ts shown with·numbers. 

SEAT AND FENDERS 

53731 D I SEAT CUSHION BACK I 

CAP SCREW, 3/8 x 3/4" NoC. HEX. HEAD 2 

lOCKWASHER, 3/8" 2 

52390 D 2 SEAT CUSHION SIDE, COMPLETE (NOT liGHTING AND STARn NO) 

CARRIAGE BOLT, 5/16 x 5/8" N.Co 4 
HEX. NUT, 5/16" N.C. If 

lOCKWASHER, 5/16" 4 
53732 D 2 SEAT: CUSHION Si'DE, COMPLETE (ELECTRIC LIGHTING AND STARTING - SPECIAL) 2 

CARRIAGE BOLT, 5/16 x 5/8" N.C. 4 
HEX. NUT, 5/16" N. c. 4 
LOCKWASHER, 5/16" -~ 

53769 ox .3 SEAT SIDE SHEET, R.H. COMPLETE (ORDER 61264 D) (NOT HIGH SEAT) TCB 501 TO 3259 I 

CARRIAGE BOLT, 3/8 x 3/4" N.C. -. I 

CAP SCREII, 3/8 x 3/4" N.F. HEX. HEAD 2 

(-~.iF CAP SCREW, 3/8 x 3/4" N.C. HEX, HEAD I 

HEX. NUT, 3/8" N.C. I 

HEX. NUT, 3/8" N.r. 2 

I lOCKWASHER, 3/8" I 4 



-177 - GENUINE 

CHASSIS o PARTS 

O·· .. ·······.J 1'"> 

PART REF. DESCRIPTION -r NO. 
NUMBER NO. SERIAL NUMBER 

REQ'O 

-

53769 DXA 3 SEAT SIDE SHEET, R.H. WITH SUPPORT ANGLE BRACKET 
(NOT HI GH SEAT) TCB 3260 UP I 

CARRIAGE BOLT, 3/B X 3/4" N.C. I 
CAP SCREW, 3/B X 3/4" N.f. HEX. HEAD 2 
CAP SCREW, 3/B X 3/4" N.C. HEX. HEAD I 
HEX. NUT, 3/B" N.C. I 
HEX. NUT, 3/B" N.f. 2 
LOCKWASHER, 3/B" ~-.--.------ ~ ....... 4 

/--_. -.- . ~--." 
"~ ...... -------- ---.... - ---"<" 

7 54096 DXA 3 SEAT SIDE SHEET, R.H. WITH SUPPORT ANGLE BRACKET "" 
(HIGH SEAT - SPECIAL) \. .. - I 

CAP SCREW, 3/B X 3/4" N.f. HEX. HEAD '-"': 2 
CAP. SCREW, 3/B X 3/4" N.C. HEX. 'HEAD 'J 

j 2 

'-.... HEX. NUT, 3/B- N.f. -~..----..,"-""'- 2 

"" lJlc.KlU.sHER, 3/B" , --- 4 

...... - ---
53757 0 4 fENDER SIDE SHEET END PIECE, R.H. I 

CAP SCREW, 3/B X 3/4" N.C HEX. HEAD I 
CAP SCREW, 1/2 X 3/4" N.f. HEX. -HEAD I 
HEX. NUT, 1/2" N.f. I 
LOCKWASHER,3/B" I 
LOCKWASHER, 1/2" I 
STEEL WASHER, 13/32" 1.0. X 7/B" 0.0. X No. 16 GA. I 
STEEL WASHER, 17/32" 1.0. X ·1" 0.0. X No. 14 GA. I 

53753 0 5 fENDER, R.H. I 
CARRIAGE BOLT, 3/B X 5/B" N.C. 9 
I-jEX. NUT, 3/B" N.C. 9 
LOCKWASHER, 3/B" 9 

53759 0 6 fENDER BRACKET, CENTER 2 

CAP SCREW, 1/2 X 7/B" N.f. HEX. HEAD 4 
HEX. NUT, 1/2" N.f. 4 

LOCKWASHER, 1/2" 4 

53759 0 6 fENDER BRACKET, REAR 2 

CAP SCREW, 1/2 X 7/B" N.f. HEX. HEAD 2 

CAP SCREW, 1/2 X I" N.C. HEX. HEAD 2 

HEX. NUT, 1/2" N.f. 2 

LOCKWASHER, 1/2" 4 

53760 0 7 fENDER BRACKET, fRONT 2 

CAP SCREW, 3/B X 5/B" N.f. HEX. HEAD 4 

CAP SCREW, 1/2 X I-I/B" N.C. HEX. HEAD 6 • 
HEX. NUT, 3/B" N.f. 4 

LOCKWASHER, 3/B" 4 

LOCKWASHER, 1/2" 6 

53730 0 B SEAT CUSHION BOTTOM I 

53755 DX- 9 fENDER SIDE SHEET, R.H. WITH SPACER 1 

CAP SCREW, 3/B X 5/B" N.C. HEX. HEAD 3 
CAP SCREW, 3/B X 3/4" N.f. HEX. HEAD 4 

CAP .SCREW, 1/2 X 3/4" N.C. HEX. HEAD I 

HEX. NUT, 3/B" N.C. 4 

LOCKWASHER, 3/B" 7 
LOCKWASHER, 1/2" I 

STEEL WASHER, 13/32" 1.0. X 7/B" 0.0. X No. 16 GA. 7 
STEEi. WASHER, 17/32" 1.0. X I" 0.0. X No. 14 GA. I 

56394 ox 10 fOOT REST, R.H. WITH SPACER, 1/2 X 2-5/B" (NOT HIGH SEAT) I 

CAP SCREW, 1/2 X 3-1/2" N.C. HEX. HEAD I 

LOCKWASHER, 1/2"- 1 



GENUINE 

CHASSIS GlDPARTS 
I SERIAL NUMBER NO. ~-:} PART REF. 

DESCRIPTION 
REO'O NUMBER NO. 

56392 ox II . SEAT SUPPORT, ~ WITH GUIDE ~ HIGH SEA;) I 

CAP SCREW, 3/8 x 7/8"N.r HEX HEAD 4 

HEX. NUT, 3/8" N.r. 4 

LOCKWASHER. 3/8" 4 

54097 OAX " SEAT SUPPORT, rRONT, COMPLETE WITH GUIDE I 
CAP SCREW, 3/8 X 7 /8" NY.H-~X. HEAD 4 

HEX. NUT, 3/8" N.r. 4 

LOCKWASHER,. 3/8" 4 

56393 ox 12 rOOT REST, L.H. WI TH SPACER, 1/2 X 2-5/8" (NOT HI GH SEAT) I 

CAP SCREW, 1/2 X 3-1/2n::ij".C HEX HEAD I 
-, • eu~'l, 1/2" I 

61264 0 13 SEAT S I DE SHEETS 53768 DAxA AND 5l(69 OXA. WI TH SEAT SUPPORT 

REAR ~ ox (WI LL WORK fOR 53768 OAX OR 53769 ox) TCB 50 I TO 3259 I l}= 

52201 ox 14 i S~AT SUPPORT, REAR WITH GUI)v .:;:..: TeR ":\260-u; I 

7 52201 ox lit SEAT SUPPORT, R-EARWITH GUIDE (HIGH SEAT -SPECIAL) TCB 50 I TO 3259 !'--tl 
-........ ----

53879 0 14 SEAT SUPPORT REAR ill 501 TO 3259 I 

CAP SCREW, 3/8 X 3/4" N.r. HEX. HEAD 2 

HEX NUT, 3/8" N.r 2 

LOCKWASHER, 3/8" 2 

, 

53768 OAX 15 SEAT SIDE SHEET, L.H., COMPLETE (ORDER 6i26l10) (NOT HIGH SEAT) TCB 501 TO 3259 I 

CAPScR£W, 3/8 X 3/4"-N.r. HEX. HEAD 2 

CAP SCREW~ 3/8 X 3/4"N:C. HEX. HEAD I 

HEX. NUT, 3/8" N.r. 2 

LOCKWASHER, 3/8" 3 

537680AXAI 15 SEAT SIDE SHEET, L.H. WITH SUPPORT ANGLE BRACKET (NOT HIGH$EAT) TCB3260 UP I 

CAP SCREW, 3/8 X 3711" N.r. HEX. HEAD 2 

CAP SCREW, 3/8 x 3/4" N':C HEX HEAD I 

HEX. NUT, 3/8" N.r. 2 

.... --- '_u_~ 3/8" 3 



-179 - GENUINE 

CHASSIS ~PAR'S 
PART REF. ---,//.'~-'\ 

~~,.~-;;~ -~-~ -~- ';-;~;~~'-;; .. ~O"~ __ ,,~,_;'"'~,~~ 1 NO_ 

J 
NUMBER NO. SERiAL NUMBER 

---..,""-- RIEQ'O 

-
54095 OXA 15 ,s'EAT S I DE SHEET l.H. WITH SUPPORT ANGLE BRACKET '. I '-, 

I 
(HI GH SEAT - SPECIAL) ~. I I 

, CAP SCREW, 3/8 X 3/4" N.r. HEX. HEAD 
\ 

\ 2 

( CAP SCREW, 3/8 x 3/4" N.C. HEX. HEAD i 2 

\. HEX. NUT, 3/8" N.F. // 2 
"- lOCKWASHER, 3/8" --~.--- 4 

---- --. 
)3756 0 16 FENDER SIDE SHEET END PIECE, L.H. 1 

CAP SCREW, 3/8 x 3/4" N.C. HEX. HEAD r 
CAP SCREW, 1/2 X 3/4" N.F. HEX. HEAD 1 
HEX. NUT, 1/2" N.F. r 
lOCKWASHER, 3/8" I 

lOCKWASHER, 1/2" I 

STEEL WASHER, 13/32" 1.0. x 7/8" 0.0. x No. 16 GA. I 

STEEL WASHER, 17/32" 1.0. x I" 0.0. x No. 14 GA. I 
53754 DX 17 FENDER SIDE SHEET, L.H. WITH SPACER I 

CAP SCREW, 3/8 )( 5/B" N.C. HEX. HEAD 3 
CAP SCREI', 3/8 X 3/4" N.F. HEX. HEAD 4 
CAP SCREW, 1/2 )( 3/4" N.c' HEX. HEAD I 

HEX. NUT, 3/8" N.r. 4 
LOCXWASHER, 3/8" 7 
lOCKWASHER, 1/2" I 

STEEl WASHER, 13/32" I.D. )( 7/8" 0.0. x No. 16 GA. 7 
STEEL WASHER, 17/32" 1.0. x I" 0.0. x No. 14 GA. I 

53752 DA 18 FENDER, LH. I 

CARRIAGE BOLT, 3/B )( 5/8" N.e. 9 
HEX. NUT, 3/8" N.C. 9 
lOCKWASHER, 3/B" 9 

54100 ox 19 FOOT REST, R.H. WITH GROMMET (HIGH SEAT - SPECiAl) I 

CAP SeREI" 3/8 x 5/B" N.C. HEX. HEAD I 

WELDING GROMMET, 3/B" N.C. I 

LOCKWASHER, 3/B" 1 
54099 ox 20 FOOT REST, L.H. WI TH GROMMET (HI GK SEAT - SPEC I Al) 1 

CAP SCREW, 3/8 X 1-1/4" N.C. HEX. HEAD 1 
WELDING GROMMET, 3/8" N.C. I 

lOCKWASHER, 31B" 1 

.- "-
~-- -~---- .. - . -.--.- -- -------------- -~--. ~ . ---- -~.-.-.-- . --

I 54oB7 0 
.-

HIGH SEAT ATTACHMENT (SPECiAl) '\ 
1....j_409B OA TOOL Box SUPPORT (HI GH SEAT - SPEC I All.--" 2 

"- -- --- .~:, . .•. ':'" ," 

6B054 0 FENDER SIDE SHEET STIFFENER, L.H. 

( ®USED ON MOD I F I ED UN I TS BUCYRUS -ER I E No. 30 AND 31) I 

.:~, 

251715 R91 HIGH SEAT ATTACHMENT (®USED ON MODIFIED UNITS BUCYRUS-ERI E No. 30 AND 31) 
(SAME AS ATTACHMENT 54087 0 EXCEPT USE 53732 0 SEAT CUSHION S I DE INSTEAD OF 

52390 D) 1 

I 
(;i) - FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE I .-(Revuilad 2- 4 



-180- GENUINE 

CHASSIS ~PAR'S 

:aQ!!'! am:Jo __ -2 

o 

___ 2 

A·SS70 

Reference numbers only are shoum in illustration. Use I H C part numbers in ordering. 

HOOD AND SIDE SHEETS 

53766 DAX I HDDD SHEET, (TO 9) I 

CAP SCREW, 3/8 X 3/4" N.C. HEX. HEAD 4 
SLDTTED BDLT, 3/8 x 3/4" N.C. FLAT HEAD 2 
SLDTTED BCL T, 3/8 x 1-3/8" N.C. fLAT HEAD 2 
HEX. NUT, 3/8" N.C. 2 
LDCKWASHER, 3/8" 6 
STEEL WASHER, 13/32" 1.0. x 7/8'" 0.0. x No.. 16 GA. 4 

53990 DAX I HCCD SHEET, (T 9) (KERCSENE CR DISTILLATE - GASCLINE) I 

CAP SCREW, 3/8 x 3/4" N.C. HEX. HEAD 4 
SLCTTED BOLT, 3/8 x 3/4" N.C. FLAT HEAD 2 
SLOTTED BOLT, 3/8 x 1-3/8" N.C. FLAT HEAD 2 
HEX. NUT, 3/8" N.C. 2 
LDCKWASHER, 3/8" 6 

. STEEL WASHER, 13/32" 1.0. x 7/8" 0.0. x No.. 16 G~ • 4 
58322 OX i HDDD SHEET, CCMPLETE" (HIGH CCMPRESSICN GASCLINE) I 

62442 0 ·1 HDCD SHEET (®USED DN MDDIFIED UNITS ADAMS 70, 80 ~ND 86) I 

62469 0 I HDDD SHEET (®USED DN MCDIFIED UNITS ADAMS 75) I 

51547 0 2 ENGINE SIDE SHEET . 2 
CAP SCREW, 3/8 x 3/4" N.C. HEX. HEAD \0 
LDCKWASHER, 3/8" 10 

67677 a 2 ENGINE SIDE SHEET, L.H. 0USED ON MCDIFIED UNITS BUCYRUS -E R IE No.. 30 AND 31) I 

CAP. SCREW 3/8 x 3/4" N.C. HEX HEAD 5 
LDCKWASHER, 3/8" 5 

67683 a 2 ENGINE SIDE SH~ET R.H. (®USED CN MCDIFIED UNITS BUCYRUS-ERIE No.. 30 AND 31) 1 
CAP SCREW, 3/8 x 3/4" N.C. HEX HEAD 5 
.lOCKWASHER 3/8" 5 

62441 OX 3 HCDD SHEET. REAR (®USED ON MODIFIED UNITS ADAMS 70 80 AND 86) 1 
62468 ox 'l HDDD SHEET. REAR {(ii)LiSED DN MDDI,IED UNITS ADAMS 7'5) 1 

(Rev .. ed 2· 46) 0- FDR TABULATICN DF MODIFICATIONS SEE INTRODUCTIDN PAGE 
PllINTED IN UNITED STATES OF AMERI< 



8244 0 

9)33 0 
11858 oA 

IQ22,g 0 
19291 0 

19292 0 

19323 0 

19324 0 

19325 D 

19326 0 

19327 0 

19328 D 

19329 0 

20156 D 

20157 0 
21 4330BX 
32941 0 

46190 DC 
46190 DC 

51915 DA 
52276 0 

56395 0 

57052 D 
57052 D 
65064 D 

1326 E 

H 156 

2583 T 
2584 T 

2587 T 
2588 T 

<~ 
11858 DA 

21438 DIlX 
65064 D 

CHASSIS 
DESCRiPT!ON SERIAL NUMBER 

TOOLS 

STEERING CLUTCH COMPRESSOR TOOL 1 
OPEN END WRENCH. 2_1/4" . '. (2584 TWILL "WORI<) 1 
WATER PUMP WRENCH 1 

HEXAGON SOCKET WRENCH, 9/16" 1 
HEXAGON SOCKET WRENCH, 5/8" . I 
HEXAGON SOCKET WRENCH, 3/4" r 
SOCKET WRENCH HANDLE, COMBINATION OFFSET AND "T" I 

HEXAGON SOCKET WRENCH, 7/8" 1 
HEXAGON SOCKET WRENCH, 13/16" 1 
HEXA GON SOCKET WRENCH, I" 1 
HEXAGON SOCKET WRENCH, 1-1/8" 1 
SOCKET WRENCH SET CARRYING CASE I 

SOCKET WRENCH SET AND CARRYING CASE, CO[-lPlETE I 

SQUARE DRAIN PLUG SOCKET WRENCH, 1/2" I 

SQUARE DRAIN PLUG SOCKET WRENCH, 11/16" I 

SPARK PLUG AND BREAKER POINT GAUGE (TD 9) 1 
SPARK PLUG WRENCH (T 9) TCB 3846 UP 1 

I 
SPARK PLUG WRENCH (TD 9) 1 
SPARK PLUG WRENCH (T 9) (ORDER 32941 D) TCB )01 TO 3845) I 

TOOL Box (HIGH SEAT - SPECIAL) 1 
STEER I NG CLUTCH COMPRESSOR BOLT 2 

TOOL Box (NOT HIGH SEAT) 

I 1=1 .. 

SPARK PLUG WRENCH HANDLE (T 9) 1 

SPARK PLUG WRENCH HANDLE ,(TD 9) TCB 50 I TO 2845 I 

SPARK PLUG AND BREAKER POINT GAUGE (T 9) 1 

END WRENCH (3/4 AND 7/8") I 

Oil CAW I 

BALL PEEN HAMMER (1-1/2 LBo). I 

MONKEY WRENCH (21") (4" MaXIMUM DPENI.G) (9533 D Will WORK) 1 
COMBINATION SLIP JOINT PLIERS, 8" I 

SCREW D~'VER, 5" (WOOD HA HOl E) 1 

tJ [] 
19289 D (J 
192111 D 19324 D 
192112 D 1932(; D 

19326 D 
19327 D 19328 D 

ca 
46!90DC lS26E 

~ 
\J.~ 

~ 
2587 T 

=~ 
2588 T 

20108 D 
2010, D 

.--



- 182-

CHASSIS . 

. ~ 
13----

14--

Reference numbers only are shown in illustration. Use I H C part numbers in o-rdeTing. 

HAND LUBRICATOR (Lincoln Engineering Company) 

Q 3794 1020 HAND LUBRICATOR, 9 OUNCES I 

39653 D ,- 1 10-733 NOZZLE CAP I 

39656 DX 2 34-050 SET OF Two lINPACK'WASHER 1 
39652 D 3 10-539 NOZZLE BODY I 

1/8 x 6" 4 67-020 PiPE NIPPLE (TBE), NOZZLE EXTENS I O~~ I 

39875 D 5 10-453 NOZZLE CAP ADAP~ER 1 
39655 D 6 33-018 NOZZLE CAP ADAPTER GASKET 1 
39870 D 7 55-046 PUMP CHECK SPRING I 

'196')9 D 8 66-011 PUMP CHECK BALL, 7/32" I 

39868 D 9 41-052 
. 

PUMP BODY CASTING I 

39665 D 10 34-034 PLUNGER PACKING I 

39651 D " 10-492 PLUNGER PACKING SCREW I 

39663 D 12 89-975 PLUNGER, ASSEMBLY I 

39654 D 13 32-029 CONTAI NER GASKET I 

.39661 D 14 81 ~.903 CONTA I HER TUBE, ASSEMBLY I 

(,," !i-39662 D 15 89-974 HEAD, ASSEMBLY I 

39800 D 16 5804-1 NOZZLE, COMPLETE I 



o 

32 

1 2 
\ , 

't~ 

~ ,,~" Imtf:::::::::::::::::H±H± 
29/ 

30'--

31----- ______________ _ 

28 
1 

26 

CHASSIS 

1 

~---------34 
~ ~ .~----:-35 , -I' ~~ _----36 33----- '" : ~ 

_-------37 

~ ~------36 

_ ~-----"38 

~------39 
~­~--40 

~-4i 

--------43 

, ~---------44 
~--------45 

I ---------46 
I 
I 
I 

I 
I 
I 

I 
I 
I 

I 
I 

I 

48 

---------47 

________ 49 

~---------- 50 

I(J--------- 51 

GENUINE 

~PAR'S 

~----------52 
~----------- 53 

~L----04 

TCB 501 to 

", 

Keference numbers only are shown in illustration. Use I H C part numbers in ordering. 

BUCKET LUBRICATOR (Lincoln Engineering Company) 

51511 D 1261-1 H BUCKET LUBRICATOR, COMPLETE, 55481 D WITH HOSE, 53210 D 
(25 LB. CAPACITY) 1 



-184 - GENUINE 

~ 
. 

CHASSIS 

r SERIAL NUMBER ~·~D I H C PART REF. MFR'S, 
DESCRIPTION 

REQ'D NUMBER NO, NUMBER 

40649 D 1 10-618 I BUCKET ~I CATOR HOSE COUPLER NOZZLE BODY PLUG 1 
40657 D 2 31-016 IBuCKET LUBR I CATOR HOSE COUPLER PLUGG~-sKET 1 

40648 D ~ 10-617 rBUCKET ~_ICATOR HOSE COUPLER GIANT NOZZLE BODY 1 
53187 D 4 11-137 IBuCKET LUBRICATOR HOSE COUPLER ADAPTER 1 

40642 D 5 10-534 IBuCKET ~RICATOR HOSE SWIVEL COLLAR 1 
40641 D 6 10-533 IBUCKET LUBRICATOR HOSE SWIVEL STUD 1 

40631 D 7 36-019 BUCKET LUBR I CATOR HOSE SWI VEL CUP LEATHER , V 1 
40]03 D 8 48-080 IBuCKET LUBRICATOR HOSE SWIVEL WASHER 1 

-407r3 D 9 56-014 IBuCKET LUBRICATOR HOSE COUPLER SWIVEL SPRING 1 
To646 D 10 10-541 IBuc~T LUBRICATOR HOSE SWIVEL Bo~ 1 

4072') D 11 80-356 IBuCKET LUBRICATOR HOSE FITTING 2 
53207 D l2 79-036 BUCKET LUBRICATOR HOSE WITH 2 FITTINGS, 40725 D 

(3 FT.) 1 

a 
40693 D n 45-033 I BUCKET LUBRICATOR HOSE COUPLER GIANT PACKING GASKET 1 
40661 D 14 34-037 BUCKET LUBRICATOR HOSE COUPLER GIANT PACKING 1 
40636 D 15 lo-45Q ,BUCKET LUBR I CA TOR _H()~E CHECK SEAT 1 

-40712 D 16 55-067 IBuCKET LUBRICATOR-HoSE COUPLER CHECK SEAT SPRING 1 
-40644 D 17 1Q-537 IBUC-KET LUBR ICATOR HOSE COUPLER PLUNGER 1 
40711 D 18 .22-0~ IBuCKET LUBRICATOR HOSE COUPLER PLUNGER SPR.ING 1 
40700 D 19 48-077 IBuCKET LUBRICATOR HO~E COUIlLER PACKING WASHER 1 
40628 D 20 34-039 IBuCKET LUBRI CATOR _H.o~ COUPLER. P~CK I NG 1 

4cl6S6 D 21 30-012 I BUCKET Lu;R1 CATOR HOSE COUPLER GLAND GASKET 1 
40640 D 22 10-2~ IB~ET LUBRICATOR HOSE PACKING GLAND 1 
53196 D 23 11-138 IBUCKET LUBRICATOR HOSE COUPLER HANDLE WITH PIN 1 
40647 D 24 10-551 IBUCKET LUBRICATOR HOSE COUPLER:~ER PIN 1 
40728 DA 25 81-2 J2. -I H BUCKET LUBRICATOR HOSE GIANT COUPLER, COMPLETE 1 

36947 D 26 80-353 IBuCKET LUBRICATOR HOSE SWIVEL 1 

IBU<:I<_E!_ LUBRICATOR HOSE, 53207 D COMPLETE WITH -53210 D -28" 81~3 
SWIVEL, 36947_ D, COUPLER, 40728-0A- AND ADAPTER. 

531'870 1 

~ 



-185 - GENUINE 

CHASSIS j)PARIS 
i H C PART REF. MFR'S. I NUM8ER NO. NUMBER DESCRiPTJON SERiAL NUMBER NO. 

REQ'O 

55479 0 29 11-225 BUCKET LUBRICATOR CONTAINER COVER SCREW 3 
53209 0 30 81-241 BUCKET LUBRICATOR CONTAINER, COMPLETE I 
53208 0 31 81-240 BUCKET LUBRICATOR PUMP, COMPLETE I 
55481 0 32 1260-1 H B~cKET LUBRICATOR CONTAINER, 532090 WITH PUMP, 

53208 o (25 LB. CAPACITY) I 

53202 0 33 11-551 BUCKET LUBR I CATOR PUMP OUTLET I 
53204 0 34 40-214 BUCKET LUBRICATOR PUMP LEVER HANDLE TCB 501 TO I 

55482 D 34 40-214 BUCKET LUBR I CATOR PUMP LEVER HANDLE TCB Up I 

40635 0 35 10-326 BUCKET LUBRICATOR PUMP TOGGLE PIN I 

66-031 COTTER PIN, 1/32 X 1/2" I 
40638 D 36 10-472 BUCKET LUBRICATOR PUMP TOGGLE PIN 2 

66-031 COTTER PIN, 3/32 X 1/2" 2 

52123 D 37 45- 604 BUCKET LUBR I CATOR PUMP TOGGLE I 

37290 0 38 5750 BUCKET LUBRICATOR HOSE G I ANT BUTTON HEAD fiTTING TCB UP I 
62158 0 39 40-228 BUCKET LUBRICATOR PUMP CASTING TCB UP I 

62159 D 40 45-620 BUCKET LUBRICATOR CONTAINER COVER PLATE TCB Up ! 
42 50-037 CAP SCREW, 1/4 X 7/16" N.C. HEX. HEAD 3 

62159 ox 40 BUCKET LUBRICATOR CONTAINER COVER PLATE, COMPl ETE 

(Will WORK FOR 53211 D, 53197 O,OA AND 

40634 0) TCB 501 TO I 

52745 V 41 66-170 BUCKET LUBRICATOR CONTAINER COVER PLATE SCREW WASHER 

(SHAKEPROOF No. 1214) TCB Up 3 

I 

53205 0 43 62-099 BUCI(ET LUBRICATOR PUMP PISTON ROD I 

39659 0 44 66-011 BUCKET LUBRICATOR PUMP CHECK BALL, 7/32" 01 AHETER I 

53198 0 45 11-172 BUCKET LUBRICATOR PUMP PISTON I 

53203 0 46 34-078 BUCKET LUBRICATOR PUMP PISTON PACKING Y I 

53206 0 47 62-100 BUCKET LUBRICATOR PUMP TUBE 1 

53200 0 48 11-174 BUCKET LUBRICATOR PUMP PISTON PIN I I 
53201 0 49 11-175 BUCKET LUBRICATOR PUMP FOOT VALVE PIN I 

H 5476 50 66-030 BUCKET LUBRICATOR PUMP CHECK BALL, 7/16"DIAMETER I 

53199 0 51 11-173 BUCKET LUBRICATOR PUMP FOOT VALVE BODY I 

40634 0 52 10-131 IBuCKET LUBRICATOR CONTAINER TOGGLE SUPPORT I 
I (ORDER 62159 ox) TCB 501 TO I I 

53197 OA 52 90-370 BUCKET LUBRICATOR PUMP TOGGLE SUPPORT AND BUSHING 

(ORDER 62159 ox) TCB 501 TO I 

53197 0 )3 11-171 BUCKET LUBRICATOR CONTA I NER COVER B'uSH I NG 

(ORDER 62159 DX) TCB TO I 
532 11 0 54 90-291 BUCKET LUBRICATOR CONTAINER COVER PLATE, COMPLETE 

. ( OR D E R 62 I 59 ox) TCB 501 TO I 

I I 



-186 - GENUINE 

~PAR'S PACKAGE ASSORTED GASKETS 
PART REF. 

DESCRIPTION I SERIAL NUMBER NO. () NUMBER NO. 
REQ·O 

53853 0 CARBURETED ENGINE T~9 (DISTILLATE) 
42 ·GAS KETS AS FOLLOWS. 

.. 

I - 13841 0 I - 46137 0 I - 48493 0 I - 52795 DO 
I - 20300 0 I - 46700 0 I - 49108 0 I - 52799 0 
I - 21632 0 2 - 47696 0 2 - 51044 0 I - 52800 0 
I - 21839 0 2 - 47697 0 I - 51204 0 I - 52808 0 
I - 24524 0 I - 47698 0 I - 513120 I - 55780 OA 
2 - 25093 OA I - 47955 0 2 -51316 0 2 - 60570 0 
I - 45685 0 I - 51775 0 I - 66272 0 
I - 45984 0 I - 48002 0 2 - 52755 OA 2 - 54909 H 
I - 45986 0 I - 48489 0 I - 52793 0 

I 

57304 0 DIESEL ENGINE TO-9 
.. 69 GASKETS AS FOLLOWS • 

-
I - 13727 0 8 - 43002 0 2 - 47984 0 2 - 51316 0 
I - 13728 0 I - 45984 0 I - 48139 OA I - 51318 0 
I - 13839 0 I - 45986 0 I - 48143 0 I - 51527 0 -I - 13841 0 I - 46137 0 3 - 48311 0 2 - 51668 OA iE I - 20300 0 I - 46583 0 2 - 51044 0 I - 51775 0 
I - 21839 0 I - 46700 0 I -51194 0 2 - 52520 0 
2 - 25093 OA 2 - 47696 0 I - 51204 0 I - 53437 DC 
12- 37148 0 1 - 47697 DB 1-513100 I - 53459 OA 
1 - 42733 0 1 - 47698 D I - 51312 0 I - 55780 OA 
4 - 42767 0 1 - 41955 IJ 1 - 59481 0 

57789 0 CHASSIS 
48 GASKETS AS FOLLOWS. 

1- 11917 DC 2 - 46823 0 4 - 48229 0 2 - 53714 0 
2 - 22383 0 2 - 46851 0 2 - 51661 0 2 - 54003 0 .--
1 - 23977 OA 1 - 46913 0 3 - 51939 0 2 - 54004 0 
1 - 42495 0 1 - 46916 D 1 - 52033 0 2 - 54009 0 
I - 43984 0 1 - 46918 0 I - 52256 0 2 - 54012 0 
2 - 1r6751 OA 1 - 1r8073 D 1 - 53lr86 0 4 - 54513 D 
2 - 46799 OA 2 - 48164 D 2 - 53627 0 

-= . 



PART 
NUMBER 

53853 

56254 

0 

0 

60147 DB 

60149 DB 

60478 0 

60302 DB 

60947 0 

56624 OA 

57304 0 

60218 0 

64451 0 
--

59905 0 

60732 0 

61206 0 

65374 0 

6g~~2 0 

593200 

OVERHAUL AND IMPROVEMENT PACKAGE 
DESCRIPTION SERIAL NUMBER 

CARBURETED ENGINE 

ENG I NE OVERHAUL GASKET PACKAGE I 

SET OF FOUR CYLINDER SLEEVES WITH PISTONS, 56253 0 (STANDARD) I 

SET OF FOUR CYLINDER SLEEVES WITH PISTONS, 687840 
_(KEROSENE 9R OISTI LLATE GASOLI NE, 5000 FT. ALTITUDE AND 

GAS OR HI GH COMPRESS I ON GASOL I NE, 8000 FT. AL T I TUDE) I 

SET OF FOUR CYL I NDER SL:EEVES W I-TH PIS TON, 68788 0 
(KEROSENE OR DISTILLATE GASOLINE, 8000 FT. ALTITUDE) I 

CRANl<CASE 01 L PAN WITH MAGNETIC DRAIN PLUG; COMPLETE I 

SET OF FOUR CYLINDER SLEEVES WITH PISTONS, 687860 
(GAS OR HIGH COMPRESSION GASOLINE 5000 FT. ALTITUDE) I 

CARBURETOR DRIP HOLE FILLER FIELD CHANGE PACKAGE I I 

DIESEL ENGINE 

SET OF FOUR CYLINDER SLEEVES WITH PISTONS 56623 OA I 

ENGINE OVERHAUL GASKET PACKAGE I 

CARBURETOR DRAIN TUBE FIELD CHANGE PACKAGE TOCBM 501 TO 2182 I 

SET OF FOUR CYLINDER SLEEVES WITH PISTONS, 6-44520 I I 

FUEL INJECTION PUMP 

OVER FLOW PIPE FIELD CHANGE PACKAGE TOCBM 501 TO 1344 I 

BOSCH TYPE "A" IMPROVEMENT PACKAGE, IMPROVED GASKET SEALING, 

BREATHER ACTION TO MAINTAIN PROPER OIL LEVEL AND ELIMINATE 

SLIPPAGE OF FRICTION CLUTCH TDCBM 501 TO 2456 I 

INJECTION, NOZZLE FIELD IMPROVEMENT PACKAGE TOCBM 501 TO 2565 I 

BOSCH TYPE 1'K" INJECTION PUMP FIELD CHANGE PACKAGE 

(FOR CHANGING OVER TYPE "A" PUMPS) TDCBM 501 TO 3210 I 

FUEL SUPPLY PUMP REPLACEMENT PACKAGE T~BM 501 TO 3210 I 

CHASSIS 

CHASSIS OVERHAUL GASKET PACKAGE 

STEERING CLUTCH 

iSTEERING CLUTCH CONTROL FIELD IMpROVEMENT PACKAGE TeB 501 TO 1833 



-188- GENlUNE 

================~M~E~M~OR~A~N~DA~========~~~N~R~ 



e 

53826 DA 

54116DA 

6565 DBX 2 

8527 DAX 2 

. 15767 0 3 
~253 D ~ 

5~ 115 D ~ 

8505 0 5 

51268 D 6 

51269 D 7 

51271 D 8 

~72~~ D 9 

~7~90 D 10 

53815 D II 

5771~ D II 

56698 D 12 

1 
I 
I 
I 
I 
I 
I 

QIWJw 

\ 
\ 
\ 

10 

ATTACHMENTS 

3 4 
I 1 
I I 
I I 

O~ 
~ 

I 
I 

11 12 

D 
I 
I 

6 7 
I I 

~6 
• / 

8 9 
I 

~ 
tJ 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

FRONT POWER TAKE-OFF COUPLING (Special) 

.fRONT POWER TAKE-OFF COUPLING ATTACHMENT. (TD-9)(MACHINE ATTACHMENT) 

(<VALSO USED ON MODIFIED UNITS BUCYRUS-ERIE·No. 30) 

fRONT POWER TAKE-OFF COUPLING ATTACHMENT (T-9)(MACHINE An ACHMENT) 

(<VALSD USED ON MODHIED UNITS BUCYRUS-ERIE No. 31) 

fRONT POWER TAKE-OFF fAN DRIVE PULLEY WITH 2 PINS, ~7~90 D AND 6 STUDS, 

57714 D (TD-9) 

fRONT POWER TAKE-OFF fAN DRIVE PULLEY WITH 2 PINS, ~7~90 D AND 6 STUDS, 

5771 ~ D (NOT DIESEL) 

fRONT POWER TAKE-OFF fAN DRIVE PULLEY NUT LOCK 

fRONT POWER TAKE-OFF fAN DRIVE PULLEY NUT ( TO~9) 

fRONT POWER TAKE-OFF fAN DRIVE PULLEY NUT (T-9) 

fRONT POWER TAKE-Orr COUPLING, I~ TEETH 

fRONT POWER TAKE-OFr SHArT RETAINER 

fRONT POWER TAKE-Orr SHArT fELT WASHER 

FRONT POWER TAKE-Orr SHAFT fELT WASHER RETAINER 

fRONT POWER TAKE-OFF COUPLING STUD NUT LOCK' 

fRONT POWER TAKE-OFF DRIVE PIN 

fRONT POWER TAKE-Orr COUPLING STUO TCB 501 TO 2~38 

HEX. NUT, 3/8" N.r. 

fRONT POWER TAKE-OrF COUPLING STUD TCB 2~39 UP 

HEX. NUT, 3/8" N.C. 

fRONT POWER TAKE-OFF STARTING CRANK ADAPTER (T-9) 

<V- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

GENUINE 

~PAR'S 

I 

I 

. 

I 

I 

1 

1 

I 

I 

2 

I 

2 

3 

.. _-
2 

6 

6 

6 
6 

I 
-

(Revaaed 2 .. 46) 



5~038 0 

5~037 0 I 

5961 ox 2 

~2877 0 3 
5977 0 ~ 

~2879 0 5 

~8764 0 6 

(Re..,..,d 2. 4B) . 

-190 -

ATTACHMENTS 

1 

• 

Reference numbers only are shoun! in illustration. Use I H C part numbers in ordering. 

, , 
\ 
8 

GENUINE 

~PARTS 
E~ > . ..:r 

.. j 

Unnumbered parts in the illustrations are the same as corresponding parts shoun! with numbers. 

CRANKCASE GUARD AND FRONT PULL HOOK (Special) 

CRANKCASE GUARD ATTACHMENT (MACHI~E ATTACHMENT) 

(<VALSO USED ON MODIFIED UNITS BUCYRUS-ERIE No. 30 AND 31) 

CRANK<:ASE GUARD I 

CAP SCREW, 5/8 xi-=3/8" N.f. HEX. HEAD 8 
CAP SCREW, 5/8 X 1-7/8" N.f. HEX. HEAD 6 
HEX. NUT, 5/8" N.f. I~ 
LOCKWASHER, 5/8" I~ 

fRONT PULL HOOK ATTACHMENT (MACHINE ATTACHMENT)(foR TRACTORS EQUIPPED 

WITH .CRANKCASE GUARD) I 

CAP SCREW, 5/8 X 2" N.f. HEX. HEAD 6 
HEX. NUT; 5/8" N.f. 6 
LOCKWASHER, 5/8" 6 

CRANKCASE GUARD HAND HOLE COVER SUPPORT I 

CRANKCASE GUARD HAND HOLE COVER I 

CRANKCASE· GUARD HAND HOLE COVER BoLT, 1/2 x 1-1/2" N.f. I 

COTTER PIN, 1/8 x 3/~n I 

CRANKCASE GUARD SPACER 2 -= 
*)- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

PRINTED IN UHITED STA'rES OF AMERlCII 

"'%-



539~9 D 
53950 DA 
53951 D 

,)39~B DAX 1 

~8739 DX 2 

53952 D 3 

539lt2 D It 

53943 D 4 

ATTACHMENTS 

1-

GENUINE 

PARIS 

Reference numbe'fs only are shown in illustration. Use I H C part numbers in ordering. 

FRONT BUMPER AND RADIATOR GUARD (Special) 

FRONT BUMPER ATTACHMENT (MACHINE ATTACHMENT) i 

RADIATOR GUARD ATTACHMENT (MACHINE ATTACHMENT) I 

RADIATOR GUARD AND FRONT BUMPER ATTACHMENT (MACHINE ATTACHMENT) 

RADIATOR GUARD I 

CAP SCREW, 1/2 x 1-1/2" Noto HEX. HEAD It 
LOCKWASHER, 1/2" ~ 

RADIATOR GUARD SRACE AND SPACER 2 
GAP SCREW, 1/2 x 1-1/2" N.r. HEX. HEAD 11 
C.\P SCREW, 1/2x 1-3/~" N.r. HEX. HEAD It 
HEX. NUT, 1/2" N.I'. 8 
lOCKWASHER, 1/2" 8 

FRONT BUMPER I 

CAP SCREII, 5/8 x 1-5/8" N.r. HEX. HEAD I 6 
HEX. NUT, .5/8" N. I' • 6 
lOCKWASHER, 5/8" 6 

RADIATOR GUARD SUPPORT BRACKET, L.H. I 

CAP SCREW, 5/8 x I_I/~n N.r. HEX. HEAD 3 
HEX. NUT, 5/8" N.I'. 3 
LDCKWASHER, 5/8" 3 

RADIATOR GUARD SUPPORT BRACKET, R.H. 1 
CAP SCREW, 5/8 x 1-1/4" N.r. HEX. HEAD 3 
HEX. NUT, 5/8" N.r. 3 
lDCKliASHER, 5/8" 3 



-,192 -

ATTACHMENTS 

2-_ -----

Reference numbers only dre shown in illustration, Use I H C part numbers in ordering. 

GENUINE 

PARI$ 

_________________________ U_'_"_1u_m __ b_er_e_d_p_a_r_ts_'_·,,_I_h_e_i_1I_u_st_r_d_ti_Ol_,s __ d_re_t_h_e_S_a_m_"_d_S __ C<_JY_re_s_P_O'_Jd_'_'n_g_p_d_Y_tS __ Sh_O_W_'_'_W_i_th __ ll_u_m_h_e_rS_. _______________ !~,~ 

EXHAUST MUFFLER, SPARK ARRESTER AND EXHAUST EXTENSION (SpeciaR) 

50918 D I EXHAUST MUFfLER ATTACHMENT 

5~127 D EXHAUST EXTENSION ATTACHMENT (T-9) 

5606~ D SPARK ARRESTER ATTACHMENT 

5225LI 0 1 EXHAUST PIPE EXTENSION I 

-----

50917 D 2 EXHAUST MUFfLER 1 
23132 D 6" EXHAUST PIPE EXTENSION CLAMP 1 

5 CAP SCREW, 5/16 x 2-1/~" N.C. HEX HEA!) 1 
3 HEX NUT, 5/16" N.C, I 
lj LOCKWASHER, 5/16" I 

23132 D 6 EXHAUST MUfFLER CLAMP I 

5 CAP SCREW, 5116 X 2-1/~" N.C. HEX HEAD I 

3 HEX 'NUT, 5/16" N,C. I 

~ LOCKWASHER, 5/16" I 

8715 D 7 SPARK ARRESTER Top 1 
CAP SCREW, 3/8 x 1-3/8" N.C. HEX HEAD ~ 

lOCKWASHER, 3/8" ~ 

",it 
871~ 0 8 . SPARK ARRESTER BODY I 

SET SCREW, 3/8 x 3/~" SQUARE HEAD CUP Po I NT 2 ~,' 

HEX JAM NUT, 3/8" N.C. 2 



GENlUNE 

ATTACHMENTS $ 

Reference numbers only are shown in il!ustwtion. Use I H C part numbers in oTderillg. 

AIR CLEANER PIPE EXTENSION (Special) 

58~55 D AIR PIPE EXTENSION ATTACHMENT 

31790 DA 1 AIR PIPE EXTENSION CLAMP (WILL WORK FOR 51952 D) 1 
CAP SCREW, 3/8 x 1-3/4" N.C. HEX HEAD 1 

-
HEX NUT, 3/8" N,C. I 

LOCK\,fASHER, 3/8" I 

I 
.. _---_. 

51952 D 1 AI R PIPE EXTENSION CLAMP (ORDER 31790 DA) 1 
CAP SCREW, 5/16 x 1~3/4" N.C. HEX HEAD 1 
HEX NUT, 5/16" N.C. I 

LOCKIIASHER, 5/16" ~ I 

58~53 D 2 AIR PIPE EXTENSION I 

. 8860 D 3 AIR PIPE ADAPTER I 

CAP SCREW, 3/8 x 1-1/8" M,e. HEX HEAD 3 I 
LOCKWASHER, 3/8" 3 

:'!l' 

---

I 



ATTACHMENTS 

Refe"nce numbers .only are shown in illustration. ~ Use I H C part ntlmbers in ordering. 

PRE·CLEANER (Special) 

59330 D PRE-CLEANER (COLLECTOR TYPE) ATTACHMENT 

59326 0 1 PRE-CLEANER FLANGE 

CAP SCREW, 3/8 x 3/~" N.C HEX. HEAD 

lOCKIiASHER, 3/8" 

59421 0 2 X-1593 COLLECTOR PRE-CLEANER 

..-",-- , 

54081 0 3 P-2775 GASKET (ORDER 66776 D) 
66776 0 3 P-3995 GASKET (WILL WORK FOR 54081 D) 

5~o82 D ~ P-2776 DUST JAR 

59322 D 5 PRE-CLEANER (COLLECTOR TYPE) 

GENUINE 

PARiS 

I " 

3 
3 .""" I' 

~' 

1 

! 

1 

I 

1 

-
-

{'iI·}-
I 



£ .•.... "' .. 
~ 

539~0 D 

48671 D 

56127 D 

56126 D 

~7530 D 

56125 D 

56128 D 

52~~5 D 

50763 DA 

50760 D 

50767 D 

53939 D 

50765 DX 

517~5 D 

~7310 DX 

~7309 D 

I 

2 

3 
~ 

5 
5 

6 
7 
8 

9 
10 

II 

12 
13 

I~ 

-195 -

ATTACHMENTS 

1 ...... -------------1 ... , 
".' I ' ... 

, ''''''''' 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

16910 

169~8 

169~6 

155~9 
169~~ 
169~9 

RADIATOR SHUTTER AND CONTROLS-TD9 Diesel (Special) 
T9 (Standard Equipment) (not Gasoline) 

RADIATOR SHUTTER ATTACHMENT 

RADIATOR SHUTTER (HARDY MfG. CORP.), COMPLETE 

CAP SCREW, 5/16" X 5/8" N.C. HEX HEAD 

LOCKWASHER, 5/16" 
STEEL WASHER, 11/32" I.D. X 3/~" O.D. X No. 16 GA. 

BEARING CARRIER, COMPLETE 

SCREW, No. 10 - 32 X 3/8" ROUND HEAD 

HEX NUT, No. 10 - 32 N.F. 

LOCKWASHER, No. 10 
FRAME AND BEARING BAR, COMPLETE 

BELL CRANK AND OPERATING LINK S~RING 

SHUTTER AND OPERATING BAR, COMPLETE 

SHUTTER UNIT, COMPLETE 

RADIATOR SHUTTER CONTROL CRANK WITH HANDLE 

RADIATOR SHUTTER CONTROL CRANK SPACER 

RADIATOR SHUTTER CONTROL CRANK BRACKET WITH COLLAR AND PIN 

I CARRIAGE BOLT, I/~ x. 3/~" N.C. 

HEX NUT, I/~" N.C. 

LOCKWASHER, 1/~tI 

RADIATOR SHUTTER CONTROL CRANK COLLAR PIN 

RADIATOR SHUTTER CONTROL ROD, REAR 

HEX NUT, 3/8" N.C. 

RADIATOR SHUTTER CONTROL ROD, FRONT WITH COUPLING 

COTTER PIN, 1/8 X I" 

RADIATOR SHUTTER BELL CRANK 

RADIATOR SHUTTER BELL CRANK SUPPORT WITH PIVOT PIN AND W·ELD I NG NUTS 

COTTER PIN, 1/8 X 3/~" 
RADIATOR SHUTTER OPERATING ROD 

COTTER PIN, 3/32 X 3/4" 

GENUINE 

G]DPARTS 

I 

8 
8 
~ 

I 

5 
5 
5 
I 

I 

I 

I 

I 

I 

I 

2 
2 
2 
I 

I 

I 

I 

I 

I 

I 

I 

I 

2 



63226 D 

63227 D 

~ 

G 9053 I 

63225 0 2 

53980 D 

53978 ox I 

53978 ox I 

53979 ox 2 

53979 DX 2 

I 
(Revu.ed 2- 46) 

ATTACHMENTS 

~ __ -1 

Referenr:e numbers un!y are shown in illustration. Use I H C part numbers in ordering. 

GENUINE 

PARIS 

SPROCKET DRIVE GEAR HOUSING OUTER CAP SCREW GUARD (Special) 

SPROCKET DRIVE GEAR HOUSING, OUTER, CAP SCREW GUARD ATTACHMENT I 
(NOT TRACTORS [QUIPPED \llnl SPROCKET ROCKSHIElDS) I 

SPROCNET DRIVE GEAR HOUSING, OUTER, CAP SCREW GUARD ATTACHMENT 

(f OR TRACTORS [QUIPPED IIITH SPROCKET ROCNSHIELDS) I 

SPROCKET DR I VE GEAR HOUSING CAP SCREW GUARD SPACER 

(FOR TRACTORS EQUIPPED WITH SPROCKET ROCK SHIELD) 6 
SPROCKET OR I VE GEAR Hous I Nil CAP SCRE\; GUARD 

~ 
0 

CAP SCREW, 1/2 x 1-7/8" N.C. HEX. HEAD tFOR TRACTORS [QUIPPED WITH 6 
CAP SCREW, 1/2 x 2_1/~n N.C. HEX. HEAD} SPROCKET ROCK SHIELDS 12 
CAP SCREW, 1/2 x 3" N.C. HEX. HEAD (NOT fOR TRACTORS EQUIPPED WITH 

SPROCKET ROCK SHIELDS) 18 
LOCKWASHEr., 1/2" 18 

Reference numbers only are shown in illustra.tion. Use I H C part numbers in ordering. 

FRONT IDLER SHIELD (Special) 

FRONT IDLER SHIELD ATTACHMENT I 

(0ALso USED. ON MODIFIED UNITS BUCYRUS -ER I E No.30A No 31) I I 

FRONT IDLER SHIELD, L.H., OUTER WiTH GROMMETS I 

CAP SCREW, 7/16 x 1_1/2" N.F. HEX. HEAD 3 
LOCKIIASHER, 7/16" 3 

FRONT IDLER SHIELD, R.H., INNER WITH GROMMETS I 

CAP SCREW, 7/16 x 1-1/2" N.F. HEX. HEAD 3 
LOCKWASHER, 7/16" 3 

FRONT IDLER SHIELD, R.H., OUTER WITH GROMMETS I 

CAP SCREW, 7/16 x 1_1/2" N.F. HEX. HEAD 3 
LOCKWASHER, 7/16" 3 ~ FRONT IDLER SHIELD, L.H., INNER WITH GROMMETS I 

CAP SCREW, 7/16 x 1_1/2" N.F. HEX. HEAD 3 
LOCKWASHER, 7/16" 3 

® - FOR TABULATION OF MODiFICATIONS SEE INTRODUCTION PAGE PRThlTED AN UNITED STATES OF AMER1C. 



"'.· .... · .. l ~) 

5~g92 D 

5~089 OX 

5~090 ox 

1 

2 

-197 -

ATTACHMENTS 

Reference numbers only are shown in illustration. Use I H C par.t numbers in ordering. 

SPROCKET ROCK DEFLECTOR (Special) 

SPROCKET KOCK DEFLECTOR ATTACHMENT 

SPROCKET ROCK DEFLECTOR WITH SCRAPER AND BRACKETS, L.H. 

CAP SCREW, 1/2 x 3" N.C. HEX. HEAD 

LOCKWASHER, 1/2" 
SPROCKET ROCK DEFLECTOR WITH SCRAPER AND BRACKETS, R.H. 

CAP SCREW, 1/2 X 3" N.C. HEX. HEAD 

LOCKWASHER, 1/2" 

, 

GENUINE 
~PARTS 

I 

1 
-

3 
3 .--. 

1 

:3 
3 



GENUINE 

ATTACHMENTS 

Reference numbers only Me shown in illustration. Use 1 H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

RIGID TRACK FRAME (Wid" T.""d-Speciol) 

59528 D RIGID TRACK FRAME ATTACHMENT 

f~ 
~ 18~2 D 1 RIGID TRACK FRAME CROSS BAR ~tut~ BOLT NUT 8 
59523 0 2 RIGID TRACK FRAME CROSS BAR (NO BUTTON 2 

59520 DX 3 RIGID TRACK fRAME CROSS BAR WITH PAD 1 

8961 D ~ RIGID TRACK FRAME CROSS BAR BRACKET 2 
59526 0 5 RIGID TRACK FRAME CROSS BAR BRACKET SHIM, 'HEA VY 2 

59527 D 5 RIGID TRACK FRAME CROSS BAR BRACKET SH I M, LIGHT ~ 

I 
59525 D 6 RIGID TRACK FRAME CROSS BAR "u" BOLT, SHORT (NOT EXTENDED TRACK FRAME) 2 
59522 0 7 RIGID TRACK FRAME CROSS BAR CENTER BUTTON 1 
59524 0 8 RIGID TRACK FRAME CROSS BAR nUit BOLT, LONG (NOT EXTENDED TRACK FRAME) 2 

~ 



53962 DA 

6843 D I 

Q 3615 2 

8391 DX 3 

. 

53967 D 4 

49547 DA 5 

48514 D 6 
48512 D 7 
20305 D 5 

ST 205 A 8 

53968 D 9 
8392 DAX 10 

49547 DA II 
53966 DAX 12 
21249 D 13 
49548 D 14 

-199-

ATTACHMENTS 

,,~ I ari ~. \ ~ ~ 
I ~ ' .. x·" \ \ \ \\ \,., 

\ \\ \ '\ \ \\ 
s 4 IS 67\ 9 

\ 
\ 
\ 
11 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

POWER TAKE-OFF, REAR ALSO BELT PULLEY DRIVE SHAFT'(Special) 

POWER TAKE-Off ATTACHMENT (MACHINE ATTACHMENT) 

-

POWER TAKE-Off SHAfT END COVER .(NOT BELT PULLEY) 
CAP SCREW, 5/8 x 2" N.C. HEX. HEAD 

LOCKWASHER, 5/8" 

POWER TAKE-Off SHAfT BEARING LUBRICATOR 
POWER TAKE-Off SHAFT BEARING Oil SEAL CAGE WITH Oil SEAL, 53967 D 

CAP SCREW, 3/8 x "7/8" N.C. HEX. HEAD 
LOCKWASHER, 3/8" 

POWER TAKE-OfF SHAfT BEARING Oil SEAL, OUTER 
POWER TAKE-OFF SHAFT BEARING CAGE GASKET 

POWER TAKE-OFF SHAFT BEARING RETAINING SNAP RING, OUTER 
POWER TAKE-OfF SHAFT BEARING RETAINING SNAP RING, INNER 
POWER TAKE-Off SHAFT BEARING (N.D. 3207){ST 205 A Will WORK) -
POWER TAKE-OFF SHAFT BEARING (IHC)(WILl WORK FOR 20308 D) 
POWER TAKE-OFF SHAFT BEARING Oil SEAL, INNER 
POWER TAKE-OFF"SHAFT BEARING CAGE WITH OIL SEAL, 53968 D 
POWER SHAFT BEARING Oil SEAL GAGE GASKET 
POWER TAKE-OFF SHAFT, COMPLETE 
POWER TAKE-OFF SHAFT GROOV PIN TCB 501 TO 3519 
POWER TAKE-OFf SHAfT COUPLING 

STEEL RIVET, 5/16 X 2-5/8" ROUND HEAD 

-G£NUINE 

G]DPARTS 

I 

I 
4 

4 

I 
I 
4 . 

4 

I 
I 

I 

I 
". I 

I 
I 
I 
I 
I 
I 
I 
I 



29--~ 
30---i>-@ 
:U--""'-

32---i 
33-~ 

34-

15 16 
I 
I 
I 

~ ~ 

I', 

H) 20 21 22 23 24 25 26 27 28 
I I i I I / I f I 

~/~O'IOO~~~ 
"J/ 

H! 

36 37 38 39 40 
I I I I I 

I 1 I 1 I 

41 42 43 oM 
I I. 1 I 
I I I I 
I I f I 

0001 
I I 1 , 

J'6~ 

(1 
? + 
I ' 

~ 

~'" \ "-
63 64 

45 
I 
I 
I 
I 

~--1i6 
~---57 
rm:Ik-- __ 58 

~-59 

~-60 

" ! F i ~~ 
61 62 J. ! .: 

I I 

67/ 68 89 

BELT PULLEY (Special) 

46 
I , 
I 
I 
I 

f_~.., 
~~ijii 

I g 

'"t~~ I , r 
I , , 

53 54 55 

Reference 1110nhcrs mdy aTC ShlH{IH in iIlllstYlitiml. ,~'-"-'\-~\H C rart 11lonhcrs in onlrrillg. 

U"'lUm[,ered rdrts ill the il/"stratio"" <1n: the S<1111e aS~~(l11dilig rarls slw({,ll with 1l1(1Ilhcrs. 

47 
I 
I 
I 
I 

i 
48 49 50 1:11 1:12 

I 1 I I 
I I I 
, 1 I 
I I I 

(~ ~ 

MASS 

. ~ ,-',t4_ 
Q 1 ? ~ / . 

I I / 

: ! 65A 
61 62 

\ 
\ 

~.' .. \YJ 

1l.777 tl 

TeE 501 to 4159 

~ 
1-3 
J-3 
~ 
() 
::c 
~ 
tJ::I 
Z 
I-j 
r.n 

rJ 
o o 



PART 
NUMBER 

53963 DA 

53964 DA 

14186DA 

Q 3615 
8391 DX 

53967 D 
49547 DA 
48514 D 
48512 D 
20308 D 

ST 205 A 

53968 D 
8392 DAX 

49547 DA 

53966 DAX 
49548 D 

45558 DA 
49178 DA 

49558 DA 
53254 DA 
62313 D 
62314 D 

62315 D 

6679 DX 

48524 D 

53970 D 
48526 D 
14226 H 

ST 206 
6682 D 

48521 D 
lJ8522 D 

lJ8523 D 

'532'51 D 

2 
2 

3 

4 
5 
6 

7 
8 

8 

9 
10 
II 

12 
14 

2-14 

15 
16 

17 
17 
17 
17 
17 

18 

19 
20 
21 
22 
22 

23 
24 

25 
26 

27 

-201 - GENUINE 

ATTACHMENTS ~PAR'S 
DESCRIPTION SERIAL NUMBER 

BELT PULLEY (Special) 

BELT PULLEY ATTACHMENT (WITH POWER T~KE-OFF SHAFT)(MACHINE ATTACHMENT) 
(TRACTORS NOT EQUIPPED WITH POWER TAkE-OFF) 1 

BELT PULLEY ATTACHMENT (LESS POWER TAKE-OFF SHAFT)(MACHINE ATTACHMENT) 

(TRACTORS EQUIPPED WITH POWER TAKE-OFF) I 

POWER SHAFT BEARING LUBRICATOR (Q 3615 WILL WORK) I 
POWER SHAFT BEAR I NG LUBRICATOR (14186 DA WILL WORK) I 
POWER SHAFT BEARING OIL SEAL CAGE WITH DIL SEAL, 53967 D I 

CAP SCREW, 3/8 x 7/8" N.C. HEX. HEAD 4 
LOCKWASHER, 3/8" 4 

POWER SHAFT BEARING OIL SEAL, OUTER I 
BELT PULLEY CARR I ER GASKET I 
POWER SHAFT BEARING RETAINING SNAP RING, OUTER I 
POWER SHAFT BE~RING RETAINING SNAP RING, INNER I 
POWER SHAFT BEARING (N.D. 3207)(ST 205 A WILL WORK) I 
POWER SHAFT BEARING (IHC)(WILL WORK FOR 20308 D) I 
POWER SHAFT BEARING OIL SEAL, INNER I 
POWER SHAFT BEARING CAGE WITH OIL SEAL, 53968 D I 
POWER SHAFT BEARING CAGE GASKET I 
POWER SHAFT, COMPLETE I 
POWER SHAFT Coupt I NG I 

STEEL RIVET, 5/16 X 2-318" ROUND HEAD I 

ARE ILLUSTRATED ON PAGE 199 

BELT PULLEY RETAINING WASHER BOLT LOCK I 
BELT PULLEY RETAINING WASHER I 

CAP SCREW, 3/8 x I" N.C. HEX. HEAD 2 
BELT PULLEY (II" DIAMETER X 8-1/2" fACE) I 
BELT PULLEY (12-1/2" DIAMETER X 8-1/2" fACE) I 
BELT PULLEY (9-1/2" DIAMETER X 8-1/2" fACE) I 
BELT PULLEY (13-3/4" DIAMETER X 8_1/2" fACE) I 
BELT PULLEY (14-3/4" DIAMETER x 8-1/2" fACE) 

(fOR TRACTORS EQUIPPED WITH HIGH SEAT) I 
BELT PULLEY OIL SEAL RETAINER WITH fELT WASHER, 48524 D AND OIL SEAL, 

53970 D I 
CAP SCREW, 3/8 X 1-3/8" N.C. HEX. HEAD 4 
LOCKWASHER, 3/8" 4 

BELT PULLEY OIL SEAL fELT WASHER I 
BELT PULLEY OIL SEAL I 
BELT PULLEY OIL SEAL RETAINER GASKET I 
BELT PULLEY BEAR I NG (N.D. 1308)(5T 206 WILL WORK) I 
BELT PULLEY BEAR I NG ( IHC)(WILL WORK FOR 14226 H) I 
BELT PULLEY BEAR ING CAGE I 
BELT PULLEY BEAR I NG CAGE SHIM, HEAVY I 
BELT PULLEY BEARING CAGE SHIM, MEDIUM I 
BELT PULLEY BEARING CAGE SHIM, LIGHT , 

X I 
BELT PULLEY GEAR, 17 TEETH I I 

x - AS REQUIRED 
• 



_202 _ GENUINE 
ATTACHMENTS ~PARJS 

PART REF. DESeR! PTiCN I SERIAL NUMBER 
NO. :,} NUMBER NO. REQ'D 

53252 D 28 BELT PULLEY SHAFT I 

270~6 D 30 BELT PULLEY BREATHER FELT I 

270~8 D 31 BELT PULLEY BREATHER SCREEN I 

270~~ D 32 BELT PULLEY BREATHER PIPE I 

I 

68~6 DX 36 BELT PULLEY GEAR Box WITH PIPE PLUGS I 

3~ PI PE PLUG, I" COUNTERSUNK H~AD I 

35 PIPE ,PLUG, 1_1/2" COUNTERSUNK HEAD 2 

29 PIPE CAP, I" 1 

33 STREET ELL, In I 

49542 D 37 BELT PULLEY CARRIER SH I ~I, HEAVY I 

49543 D 38 BELT PUI.LEY CARRIER 5H I 1>'1)' MEDIUM I 

49544 D 39 BELT PULLEY CARRIER SH I M, LIGHT X 

45558 DA 40 BELT PULLEY PINION RETAINING WASHER BOLT LOCK I 

49178 DA 4 I BELT PULLEY PIN I ON RETA I N I MG WASHER I 

CAP SCREW, 3/8 X I" Nor. HEX. HEAD 2 

53256 D 42 BELT PULLEY PINION, 16 TEETH I 

49546 D 43 BELT PULLEY PINION SHAFT REAR BEARING RETAINER I l-CAP SCREW, 3/8 x 3/~" N.Co HEX. HEAD 2 
LOCKWASHER, 3/8w 2 

1~226 H ~~ BELT PULLEY PINION SHAfT BEARING, REAR (N.D. 1308)(ST 206 WILL WORII) I 

ST 206 ~~ BELT PULLEY PINION SHAFT BEARING, REAR ( IHCj(WILL WORI< FOR 14226 H) I 

8390 DB 45 BELT PULLEY CARRIER TeB 3520 UP I -
CAP SCREW, 7/16 x 1-1/2" N.C. HEX. HEAD 8 

CAP SCREW, 5/8 x 2-3/8" N.t. HEX. HEAD 4 
CAP SCREW, 3/4 x 1-3/4" N.C. HEX. HEAD TCB 1851 Up I 

HEX. NUT, 3/4" N.C. TCB 1851 Up I 

LOCKWASHER, 7/16" 8 

LOCKWASHER, 5/8" 4 
1:l390 DBX 45 BELT PULLEY CARRIER WITH SHifTER fORK STOP SCREW, 

634'16OANO LOCKIJASHER TCB 501 TO 3519 I 

53255 D 46 BELT PULLEY PINION SHAfT I 

17767 D 47 BELT PULLEY PINION SHAFT BEAR lNG, FRONT (N.D. 32081 

(ST 215 WILL WORK) I 

ST 215 47 BELT PULLEY PINION SHAFT BEARING, FRONT (IHC)(WILl WORK fOR 17767 D) I 

I 

53253 D 48 BELT PULLEY COUPLING, 16 TEETH 1 "~ 

49178 DA 49 BELT PULLEY COUPLING RETAINING WASHER I '; 

CAP SCREW, 3/8 x In N.r. HEX. HEAD 2 

45558 DA 50 BELT PULLEY COUPLING RETAINING WASHER BOLT LOCK I 

x - As REQUIRED 



GENUINE 

ATTACHMENTS ~PAR'S 
PART REF. 

I 
NO. 

NUMBER NO. DESCRIPTION SERIAL NUMBER 
REQ'O 

53258 D 51 BELT PULLEY SHIFTER COUPL lNG, 16 TEETH I 

57255 D 52 POIIER SHAFT BEARING CAGE BAFFLE I 

~596 D 53 BELT PULLEY SHIFTER POPPET {13722 D WILL WORK) I 
13722 D 53 BELT PULLEY SHIFTER POPPET (~596 D WILL WORK) I 

~7823.D 5~ BELT PULLEY SHIFTER POPPET SPRING (ORDER 6~163 D) I 
64163 D 54 BELT PULLEY SHIFTER POPPET SPRING (WILL WORK FOR 47823 D) I 

~9105 D 55 BELT PULLEY SHIFTER POPPET BUSHING I 
HEX. JAM NUT, 1-3/~" N.C. I 

20308 D 56 BELT PULLEY GEAR BEARING (N.D. 3207J(ST 205 A WI LL WORK) I 
ST 205 A 56 BELT PULLEY GEAR BEARING (IHC)(WILL WORK FOR 20308 D) I 

119178 DA 57 BELT PULLEY GEAR BEARING RETAINING WASHER I 
CAP SCREW, 3/8 X I" N.F. HEX. HEAD 2 

45558 DA 58 BELT PULLEY GEAR BEARING RETAINING WASHER BOLT LOCK I 

119538 D 59 BELT PULLEY GEAR BEARING COVER GASKET I 

119545 D 60 BELT PULLEY GEAR BEARING COVER I 
CAP SCREW, 3/8 X 3/11" N.C. HEX. HEAD 3 
LOCKWASHER, 3/8" 3 

1I951t1 DA 61 BELT PULLEY SHIFTER PIN 2 

8393 DA 62 BELT PULLEY SHIFTER FORK I 
CAP SCREW, 3/8 X 1-1/11" N.C. HEX. HEAD I 
LOCKWASHER, 3/8" I 

45532 DA 63 BELT PULLEY SHIFTER FORK KEY I 

115532 DA 63 BELT PULLEY SHIFTER .LEVER KEY I 

61758 D 6~ BELT PULLEY SHIFTER SHAFT TCB 4160 Up I 

~9537 D 64A BELT PULLEY SHIFTER SHAFT TCB 501 TO 11159 I 

881~ DX 65 BELT PULLEY SHIFTER HAND LEVER IIITH HANDLE, 111597 D 
(9643 D WI LL WORK) TCB 4160 Up ,I 

9643 D 65 BELT PULLEY SHIFTER, HAND LEVER (ONE PIECE)(8814 DX WI LL WORK) I 

68~8 D 65A BELT PULLEY SHIFTER HAND LEVER TCB 501 TO ~159 I 

CAP SCREW, 3/8 X I-I/~" N.C. HEX. HEAD I 

LOCKIIASHER, 3/8" I 

111597 D 66 BELT PULLEY SHIFTER HAND LEVER HANDLE (USED WITH 8814 DX) TCB ~ 160 UP I 

8807 D· 67 BELT PULLEY SHIFTER lEVER TCB ~160 UP I 

CAP SCREII, 3/8 X 1-1/11" N.C. HEX. HEAD I 

lOCKWASHER, 3/8" I 

61759 D 68 BELT PULLEY SHIFTER lEVER ROD TCB 11160 UP I 

COTTER PIN, 1ft! X 3/4" I 

HEX. NUT, 3/8" N.F. 2 

118906 D 69 BELT PULLEY SHIFTER lEVER ROD ADJUSTING BLOCK TCB 11I60 UP I 

COTTER PIN, 3/32 X 5/8" I 

61757 D 70 BELT PULLEY SHIFTER HAND lEVER BRACKET, COMP~ETE TCB 11160 UP I 
CAP SCREW, 7/16 X t-I/4" N.C. HEX. HEAD 2 

COTTER PIN, 3/16 x 1_1/11" I 

. 115557 D BELT PULLEY SHIFTER SHAFT PLUG TCB 501 TO 1850 I 

631116 D BELT PULLEY SHIFTER FORK STOP SCREW TCB 3520 UP I 

LOCKWASHER, 3/8" I 



1 2 8 4 

-204 -

ATTACHMENTS 

10 _ 

11--~ 
12---
18---1 

78 9 14.-~ 
I 1,15. 

GENUINE 

~PARIS 

28 
: 

~~'o 
, ~'~I 

,~~ 
!,! 'i ~ 

t 

58093D 

58064 DXA 1 

58065 D 2 
8810 DX 3 

58080 D 4 

8812 D 2. 

58081 D 6 

18575 H 7 
, ST 214 7 

580860 .§. 

20308 D 9 
ST 205 A 9 

,. 
\ 

88 
I I iW I ~ 
I ,: I: 
I J I I I I 

87 88 89 40 41 42 

TCB 501 to 4 689 

Refer,ence numbers only are shotlm in illustration. Use I H C part numbers in ordering. 

REDUCED SPEED POWER TAKE-OFF, REAR (Special) 

~E:D SPEED, REAR POWER TAKE-OFF ATTACHMENT (535 R.P.M.) 

(MA~HINE AT~H~ 

. 

POWER TAKE-OFF SAFETY SHIELD, COMPLETE 

CAP SCREW, 5/ 1 ~-,-. ~C. HEX HEAD 

LOCKWASHER, 5/16" 
_Po~R TAKE-OFF GEAR AND.SHAFT OrL SEAL 

,POI/ERTAKE-OFF GEAR AND SHAFT OIL SEAL RETAINER WITH OIL SEAL 58065 D 

I POWER TAKE-OFF GEAR AND SHAFT OIL SEAL RETAINER GASKET 

~ TAKE-OFF HoUS-'.~ 

CAP SCREW, 3/8 x 1-1/4" N.r. HEX HEAD 

HEX NUT, 3/8" N.r. 

LOCKWASHER, 3/8" 

POWER TAKE-OFF HOUSING COVER GASKET 

I POw.e:R TAKE-OFF PINION BEARING, REAR (N.D., BCJI3)~ 21~ WILL WORK) 

I POWER, TAKE-OFF PIN I ON BEAR I NG, REAR (IHC)(W I LL WORK FOR 18575 H) 

~ TAKE-OFF PIN~ 18 TEETH 

POWER TAKE-OFF PINION BE~RING. FRONT (ST 205 A W-'-LL WORK) 

~ER TAKE-OFF .PINIO!!. BEARING, FRONT (IHC~ WORK FOR 20308 D) 

1 

fr -1 
4 
4 
1 
1 
1 

1 
9 
9 
9 

1 

-' 
I 

I 

JF 
1 
I 



-205 - GENUINE 

ATTACHMENTS 4jDPA 
PART REF. 

I NO. 
NUMBER NO. DEseR I PTION SERIAL NUMBER 

REO'D 

27048 D II 1 P~WER TAKE-OFF 
-

BREATHER SCREEN I 
27046 D 12 POWER TAKE-OFF BREATHER FELT I 
27044 13 

-
POWER TAKE-OFF BREATHER PI PE I 

14 STREET ELBOW, I" I 
10 IRON PIPE CAP, I" 1 

c' 

8811 DX 15 POWER TAKE-OFF HOUSING WITH PIPE.PLUGS I 
CAP SCREW, 5/8 X 2" N. C. HEX HEAD 5 
CAP SCREII; 5/8 x i-I/2" N,C. HEX HEAD I 

CAP SCREW, 3/4 X 1-3/4~ N.C. HEX HEAD I I 
HEX. NUT, 3/4w N.C. I 
LOCKWASHER, 5/8" b 
PIPE PLUG, 3/4" SQUARE HEAD 2 
PIPE PLUG, I" SQUARE HEAD I 

45533 DA 16 POWER TAKE-OFf SHIFTER PIN - 2 
8809 DA 17 POWER TAKE-OFF SHIFTER FORK I 

CAP SCREW, 3/8 X 1-1/4" N.F. HEX. HEAD I 

LOCKWASHER, 3/8" I 
S8073 DB 18 POWER TAKE-OFF SHIFTER COUPLING I 
485 12 D 19 POWER TAKE-OFF SHAFT BEAR I NG RETA I HER SNAP RING, OUTER I 

58069 D 20 POWER TAKE-OFf SHAFT 01 L SLI NGER I 
485 14 D 21 POWER TAKE-OfF SHAFT BEAR I NG RETAINER SNAP RING, INNER I 

4452 D 22 POWER TAKE-OfF SHAfT BEARING (N.D. No. 120) (ST 204 WILL \~ORK) I . __ .. 
ST 204 22 POWER TAKE-OFF SHAFT BEARING (IHC)(WILL WORK fOR 4452 D) I 

58090 DBX 23 POWER TAKE-OFF SHAFT WITH COUPLING, 49548 D AND I R I VET, 

5/16 x 2-5/8" ROUND HEAD I 

49548 D 24 POWER TAKE-OFF SHAFT COUPl! NG I 

STEEL RIVET, 5/16 X 2-5/8" ROUND HEAD I 

53968 D 25 POWER TAKE-OFF SHAFT OIL SEAL, INNER I 

58068 D 26 PO"ER TAKE-OFF Hous I NG GASKET I 

8808 DX 27 POWER TAKE-OFF SHAFT DEARING CAGE WI TH OIL SEAL, 53968 D 1 

58068 D 28 POWER lAKE-OFF SHAFT BEARING CAGE GASKET I 

41597 D 29 POWER TAKE-OFF SHIFTER HAND LEVER HANDLE (USED WITH 8814 DX) I 

8814 DX 30 POWER TAKE-OFF SHIFTER HAND LEVER WITH' HANDLE, 41597 D (9643 D w, LL WORK) 1 

COTTER PI N, 3/16 )( 1-1/4" 1 

9643 D 30 POWER TAKE-OFF SHIFTER HAND LEVER (ONE PIECE)(8814 DX W,LL WORK) I j 

I 

58070 D 31 POWER TAKE-OFF SHI HER SHAFT I 

45532 DA 32 POWER TAKE-OFF SH I HER FORK KEY I I I 
45532 DA 32 POWER TAKE-OFF SH I FTER LEVER KEY I 

49105 D 33 POWER TAKE-OFF SHIFTER POPPET BUSH I NG I 

HEX. JAM NUT, 3/4~ N.C. I 

47823 D 34 .1 POWER TAKE-OFF SHIFTER POPPET SPRING (ORDER 64163 D) 

64163 D 34 jPOWER TAKE-OFF SHIFTER POPPET SPRING (WILL WORK FOR 47823 D) 

4596 D 35 1 POWER TAKE-OFF SHI FTER POPPET (13722 D W, LL WORK) 

13722 D 35 I POWER TAKE-OFF SHIFTER POPPET (4596 D WILL WORK) 



-206- GENUINE 

ATTACHMENTS @PARTS 
I SERIAL NUMBER NO. a PART REF. 

DESCRIPTION 
REO'O NUMBER NO. 

45442 ~ 36 ~R TAKE-.OFF Housl NGCO~~ DOWEL ~ , 2 
~ 

~D II ~R TA~~ GEAR ~ BEA~ RE~~ ~ 
JST 20..!..!!.I-':'LJ'/0R!<l I 

ST~ 37 ~ TA~~ GEAR AND~ BEAR~ REAR ~LL W0fll<~ 13176D) I 

20308 D 38 [!~R -.!~ II>l.~R_ G~ ~ (N.D~~ 
I ~T 205 A ~I LL WORK) , 

--'-
ST 205 A ~ I£OWf:R_~ ~LER ~~~~ ~_W"RK ~~~308J>l 
~D ~ [POWER TAKE-OFF GEAR AND ~FT, 2li2EETH I 

500b4 ~ 40 ~ER T~ ~'--ER_ G~ 23~~ TEETH I 

~~ .~ ~R TAKE~O~ GEAR AND~FT BEAR~ fRONT ~ILL~ 10693--"1 -! 
10693~ lil IJ"ClIo'ER TAKE-OFF ~ ANDSHAF"T BEARING, fRONT (N.[)_. 1306) 

J.ST ~IO ~ WORK) -' 
ST~ ~2. ~ TAKE-OFF IDLER GEAR BEARING; fRONT (IHC~ WORK ~~ v) I 

--,-0691_~ lJ2 .~.~ 'o.LER~ BEAR-'-N~~~ ~tl~!.~ WILL ~ I 

2~2~ ~ ~ TAKE-Of"F Housl NG ~P~c:ER --'-

8807..E. 44 ~ TAKE-OFF SHI FlER L~ER I 

~~3/8 x~N .... ~HEAE.. I 0= LOCKWA$HER 3/8" I 

~5 ~ TAKE-OFF~TER LEVER ROD ~~UP I ~.~ 
_~IN Ji8~ I 

HEx.~ 3/8" N.r.... 2 

~D_ 46 .£'~ T~KE-OFF SHI FlER LEVER ROD AD~USTI NGBL~ I 

~N,JiJ.2~ , I 

61121 D lJ8 ~TA~FSHIFTER~LE~~KET~~ANDPI~INTCB~UP I 

~ ~·'j4"~C HEX HEAD .5 

5~8D . .42. ~ER-.!AI<E-OFF ~H~~ERRoD l~ 6lJ956.El ~ TO~89_ I 

~PIN,~" , I 

HEX ... I'lll!. 3/8" N.£... 2 

~DX 50 LP()~~F ~TER HAND LEVER J3!l.ACKET ~!.!.VCl.l'~ 

TCB5.'l.' TO 4689 I ~ 64956 I1. 
CAP SCREW, 7/16 x_~-3/1)" N.C ~x HE~ 2 

6~D IPOWER~-OFF ~~~D WITH BR~ 61757~ DX) 

~ TO_4§tl2. I ADJUST~ BLOCK, ~ D (W~ FO~ 51)088[) AND 58~ 

e= 



-207 - GENUINE 

ATTACHMENTS ~PAR'S 

3 4 5 7 
I I I I I I I ... J . , 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

HOUR METER (Special) (Stewart-Warner Corporation) 

53670 D HOUR METER ATTACHMENT (10-9) 1 

5177~ D 1 MAGNETO DRIVE SHAFT 1 

10064-'D 2 HOUR METER DRIVE GEAR KEY (WOODRUFF No. 2) 1 

51001 D 3 103782 HOUR METER DRIVE GEAR 1 

21362 D ~ HOUR METER DRIVE GEAR RETAINER 1 

51002 D 5 103783 HOUR METER DRIVE GEAR, COMPLETE 1 

~9~51 D 6 HOUR METER GASKET 1 

~9~50 D 7 888-A HOUR METER 1 

LOCKWASHER, 1/4" 2 

23086 D 8 HOUR METER CAP SCREW 2 



59337 0 

59338 0 

---

3757~ 0 

26259 0 

26257 D 

59056 D 

31180 D 

26256 D 

8917 ox 

59054 D 

26261 D 

Q 3626 

59122 0 

37599 0 

6403 T 

262'i I 0 

4167 T 

11294 V 

26249 0 

26250 D 

59123 0 

59055 DX 

59055 D 

1 
I 

I 
I 

2 :3 
, I 

I I 
I I 

-208 -

ATTACHMENTS 

13 

//~ 

i~~~ 

1 

2 

3 

5 
6 

7 
8 

9 
10 

II 

12 

13 

14 

1'5 

16 

17 

18 

19 

20 

21 

22 

[ 

; 
, , 

14 

~ 
/~. J • ., /' 

I / 
! J I" 

I ! l/"" 
lillJ 2@ 21 

Reference numbers only au shown in illustration. Use I H C part numbers in ordaing. 

ODOMETER (Special) (Stewart·Warner Corporation) 

Ooor,ETER (MACHINE ATTACHMENT) TCB 501 TO 3738 

ODOMETER (MACHINE ATTACHMENT) TCB 3739 Up 

96358 OOOt<ETER DRIVE GEAR (Sp I RAe) BEARING (NOTE) 

8~3 ODOMETER LOWER DRIVEN GEAR AND SHAFT THRUST HASHER (NOTE) 

96213 ODOMETER LO\JER DRIVEN GEAR AND SHAFT, R.H. (20 TEETH) (NOTE) 

OOOMETER DRIVE SHAFT EXTENSION 

ODOMETER DR IVE GEAR SHAFT REAR BEARING LOCK 

ODOMETER DRIVE GEAR SHAFT REAR BEARING (N.D. 39s.R.) 

OeOMETER DRIVE HOUSING, COMPLETE 

CAPSCREW, 3/8 X 1-1/2" N.C. HEX HEAD 

lOCKWASHER, 3/8" 

I 
OOOMETER DRIVE HOUSING GASKET 

20312 ODOMETER DRIVE HOUSING SLEEVE (NOTE ) 

ODOMETER DRIVE UPPER JOINT LUBRICATOR 

105597 ODO~1ETER DRIVE UPPER JOINT ASSEMBLY AND COUPLING NUT (NInE) 

S-776-A ODOMETER HEAD, COMPLETE (NOTE) 

SeR EW, No. 12 - 2~ x 2-1/4" ROUND HEAD 

LOCKWASHER, No. 12 (NOTE) 

ODOMETER DRIVE GEAR BEARING PIN 

ODOMETER DRIVE GEAR SHArT ( I TOOTH) 

HEX JAM NUT, 3/8" N. F. (SLOTTED) 

COTTER PIN, 3/32 x 5/8" 

STEEL WASHER, 25/64 " 1.0. x 7/8" O.D. x No. 16 GA. 

(Q 1505) 

ODOMETER DR I VE GEAR HUB KEY (WOODRUFF No. 3) 
ODOMETER DRIVE GEAR SHAFT FRONT BEARING (N.D. 3201 ) 

ODOMETER DRIVE G::AR SHAFT FRONT BEARING RETAINER 

ODOMETER DRIVE GEAR SHAFT FRONT BEARING RETAINER SCREW 

.. [ODOMETER SUPPORT (p I PE, 1/8 x 1-1/2" LONG) 

OeoMETER DRIVE GEAR WITH HUB 

10DOMETER DRIVE GEAR (16 TEETH) 

-NOTE - ALL SERVICE AND REPLACEMENT PARTS FOR HOUR METER AND ODOMETER H<AD SHOULD BE 
REFERRED TO AN AUTHORIZED STEWART-WARNER SERVICE BRANCH OR SERVICE STATION 

GENUiNE 

PARTS 

I 

I 

I 

I 

I 

I 

I 

I 

4 
4 

I 

I 

I 

I 

I 

2 

2 

1 

I 

I 

I 

I 

1 

I 

I 

4 
2 

I 

! 

I 

r"-' 
\ ) 

-. f, 

& ' ._._-



-209 - GENUINE 
ATTACHMENTS ~PAR'S 

- }---1 
,. ~---2 

r -, i" ---
I 

'1 

---10-__ 

-! 
-' ...... 9 

]L II;/M 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in th:. illust!a~ions are the same as corresponding parts shown with numbers. 

HOOD SIDE DOORS (Special) 

48848 D HOOD SIDE DOOR ATTACHMENT (MACHINE ATTACHMENT) 

67670 D HOOD SIDE DOOR ATTACHMENT ( ® USED ON MOD I FI ED UN iTS BUCYRUS No. 30) I 

58099 DA I HOOD FASTENER SPRING BOLT TeB 1787 Up 4 
HEX. NUT, 5/16" N.C. 4 

58101 D 2 HOOD FASTENER SPRING BOLT GUIOE TeB 1787 Up 4 
58100 D 3 HOOD FASTENER SPRING (ORDER 64159 D) TeB 1787 UP 4 
64159 D 3 HOOD FASTENER SPRING (WILL WORK FOR 5810~ D) TeB 17.87 Up 4 
8815 D 4 HOOD FASTENER SPRING HoLDER TeB 1787 Up 4 
8811-oD 5 HoOD FASTENER BRACKET TeB 1787 Up 4 

IRON RIVET, 3/16 X 5/8n ROUND HEAD 12 
58103 D 6 HOOD FASTENER TOGGL~ PIN TeB 1787 Up 4 
8816 D 7 HOOD FASTENER TOGGLE TeB 1787 Up 4 

58102 D 8 HOOD FASTENER SPR I NG HoLDER PI N (ORDER G 9210) TeB 1787 UP 4 
G 9210 8 HOOD FASTENER SPRING HOLDER PI N (WI LL WORK FOR 58102 D) TeB 1787 UP 4 

51550 DX 9 HoOD SIDE DOOR, L.H., COMPLETE I 

51551 DX 9 HoOD SIDE DOOR, R.H., COMPLETE 1 

67671 DX 9 HOOD SIDE DOOR, L .H., COMPLETE 

( ®USED ON MOD I F I ED UNITS BUCYRus-ERIE No. 30) I 

67672 DX 9 HOOD SIDE DOOR, R.H., COMPLETE 

( ®USED ON MODIFIED UNITS BUCYRus-ERIE No. 30) I 

27159 D 10 HoOD 51 DE DOOR LATCH (ORDER 27159 DB) TeB 50 I TO 1786 4 
IRON RI VET, 3/16 x 5/8n ROUND HEAO 12 

27159 DB 10 HOOD SI DE DOOR LATCH, COMPLETE 
(®ALSO USED ON MODIFIED UNIT BUCYRuS-ERIE No. 30) TCB 1787 UP 4 

67669 DX HOOD SHEET (0USED ON MODIFIED UNITS BUCYRUS-ERIE No. 30) I 

C*)- FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 
(Rev18ed 2. 46) 



~ 
!:Ii 

~ 
~ .• 
[;l 

~ 
:. 

~ 

N 

p --3 

--------4 

42833D-Cable-battery to ground. 

52062D-in 
left 
side 

Left seat 
side sheet 

I 
I 

~p 

"""- .... --. 

Ii 

Ground on fender to 
main frame angle. 
Second bolt from rear. 

WIRING FOR BATTERIES ON FENDERS 

\ "-14 15 

HI 
\ 

I 
I 

22 
'\,/ I 

I 

23 24 

Reference numbers only are shown in illust'fation. Use I H C part numbers in ordering. 

WIRING DIAGRAM-ELECTRIC STARTING (Special) (6 Volts) (Delco-Remy) 
T9 

):>; 
1-3 
i-:"J 
;Pl 
0 

II~ 
tx:l 
Z 
F3 
U'.J 

I\J 

0 

a 
~ 
:;: 
c 
~ 

Z 
PI! 



REF. 
No. 

2 

3 

4 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

INDEX TO REFERENCE NUMBERS IN ILLUSTRATION 

I H C 
PART No. 

57276 D 

57283 DA 

{
53505 vc 
53505 VE 
55463 D 
55464 D 
60910 DNS 

49242 D 

57276 D 

57286 DX 

42383 D 

DESCRIPTION 

CLIP - ON SHIFTER FORK HOUSING 
COVER CORNER BOLT. 

CABLE - BATTERY TO STARTING SWITCH. 

BATTERY. 

CABLE - BATTERY TO GROUND. 

FOOT REST. 

CLIP - ON ENGINE CLUTCH COYER -
SECOND BOLT FROM REAR. 

CABLE - STARTING SWITCH TO AMMETER. 

CABLE - RELAY TO AMMETER - NATURAL 
WITH BLACK AND RED CROSS TRACERS. 
(ORDER 57285 D) 

AMMETER. 

CABLE - SWITCH TO· JUNCTION BLOCK -
BLACK, ANO GENERATOR FIELD TO 
SWITCH - NATURAL WITH BLACK TRACER. 
(ORDER 57285 D) 

29325 D CLIP - ON DASH. USE 3/8 N.C. x 3/b." 
CAP SCREW, Nur AND LOCKWASHER. 

5b.87 I D' A START I NG MOTOR. 

27385 D CLIP - ON SIDE ANGLE. USE 3/8 N.C. 
X I" CAP SCREW, NUT AND LOCKWASHER. 

57285 D I .CABLE HARNESS. 

47880 D GENERATOR. 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" TERMINAL ON RELAY - NATURAL 
WITH BLACK CROSS TRACER. 
(ORDER 57285 D) 

REF. 
No. 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

I H C 
PART No. 

b.9572 D 

27385 D 

57146 D 

38815 D 

47885 D 

DESCRIPTION 

CLIP - ON GENERATOR BRACE BOLT. 

"F" TERMINAL ON GENERATOR. 

CABLE - "F" TERMINAL ON GENERATOR TO 
"F" TERMINAL ON RELAY - NATURAL. 
(ORDER 57285 D) 

CABLE - "F" TERMINAL ON GEN~RATOR TO 
SWITCH CABLE - NATURAL WITH BLACK 
TRACER. (ORDER 57285 D) 

CLIP - ON SIDE ANGLE. 

CLIP - ON FAN SHROUD BOLTS. 

CLIP - UNDER RELAY MOUNTING STUD. 

CABLE - SWITCH TO JUNCTION BLOCK -
BLACK. (ORDER 57285 D) 

CABLE - "F" TERMINAL ON GENERATOR TO 
"F" TERMINAL ON RELAY. NA~URAL. 
(ORDER 57285 D) 

"F" TERMINAL ON RELAY. 

CABLE - RELAY TO AMMETER - NATURAL 
WITH BLACK AND RED CROSS TRACER. 
(ORDER 57285 D) 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" TERM I NAl ON RELAY. 
NATURAL WITH BLACK CROSS TRACERS. 
(ORDER 57285 D) 

"GEN" TERMINAL ON RELAY. 

MOUNTING SCREW. 

RELAY 

"BAT" TERMINAL ON RELAY 

~ ... : .... : 1 
r I 

e 
e 

~ 
() 
::r: 
~ 
trj 

~ 
Ul 

'" 

e>-:.. a -_ .... 
z 

&C 
~z 
~PI 



-8 

9'/ 

10"" 
'V 

T2ii lamp 

ffi27404D 

'I Cable 
When uil lamp is used, Baucrv to I!li'ound-
cut off terminal fl1'om 
end of switch to rear 
iamp cable :md use tail 
i:imp plug. Whefi real' 
lamp i5 wed!. will'e ~ L.-.OI-----~ 

14 

p 

lihown in maiindi:agram ~ll E 
and !1E::lve [erminal on _.P" '. EJ "\. 
cOIbie. 

520620 ~ un 
2B42SD-CUp 

WIRING FOR BATTERY ON FENOER AND TAIL LAMP. 

21 

27'-

.23 

NOTE -
Do NOT RUN GENERATOR 
WITH ifF" TERMINAL ON 
FRAM~ CONNECTED TO SWITCH 
UNLESS BATTERY CHARGING 
CIRCUIT IS COMPLETED AND 
LEAD FROM "An TERMINAL 
IS CONNECTED AS SHOWN. 
IF IT IS NECESSARY TO 
OPERATE GENERATOR WITH­
OUT BATTERY CONNECTiONS, 
REMOVE GENERATOR FIELD 
TO SWITCH CABLE FROM IIF'! 
TERMINAL ON GENERATOR 
FRAME. 

v-

35 ~-2S--

"" HEAD l.AMPS MOUNTED 
~~ ON TOP OF RADIATOR 

---50 \ 
\ 
51 

WIRING FOR HElD LAMPS 
MOUNTED ON SiDE OF RADIATOR, 

Reference numbers only are shown in illustration. Use I H C part 'lUmbers in ordering. 

WIRING DIAGRAM-ELECTRIC LIGHTING' (Special) (6 Volts) (Delco-Remy) 

~ 
> o 
::r: :s;:. 
t:'<:I 
Z 
~ 
rn 

f\J 

f\J 

~a e; 
ii!: 
~Z 
~~ 



REF. 
No. 

I 
2 

3 

~ 

5 
6 

7 

8 

9 
10 

1\ 
12 

13 

I ~ 
15 
Ib 

:~ 
19 

21 

22 

23 

25 }-2b 

27 

28 

I H C 
PART No. 

~7926 D 

27386 D 

57277 D 

28~28 D 

10789 v 

57275 D 

{ 5~872 D 
b0910 DNS 
55~6~ D 
~92~2 D 

57279 D 

57276 D 

59175 D 
~2383 D 
52030 DX 
57310 DY 
10815 VA 

28~28 D 

{ 27387 D 
29325 D 

57285 D 

27385 D 

INDEX TO REFERENCE NUMBERS IN ILLUSTRATION 

DESCRIPTION 

REAR LAMP. 
REFER TO ILLUSTRATION SHOWING TAIL 

LAMP WIRING. 
CLIP - ON FENDER MOUNTING CARRIAGE 

REF. 
No. 

29 

BOLT IN REAR BRACKET. 30 
CABLE. 31 

CLAMP. 

CLIP - ON FENDER MOUNTING BOLT, 
SECOND FROM FUEL TANK. 

CLIP - ON SHIFTER FORK HOUSING COVER 
CORNER BOLT. 

BATTERY. 

CABLE - BATTERY TO GROUND. 
GROUND ON FENDER TO MAIN FRAME BRACE -

THIRD BOLT FROM FRONT. 
CABLE - BATTERY TO AMMETER. 
FOOT REST. 

CLIP - ON ENGINE CLUTCH COVER, SECOND 
BOLT FROM REAR. FORM CLIP IN 
ASSEMBLY TO FIT CABLE AND BEND IT 
TO HOLD CABLE RIGIDLY AGAINST MAIN 

FRAME. 
DASH LAMP. 
AMMETER. 
CABLE - AMMETER TO -SWITCH. 
Sw ITCH. 
FUSE. 
CABLE - SWITCH TO JUNCTION BLOCK -

BLACK (ORDER 57285 D) 
CABLE - RELAY TO AMMETER - NATURAL 

WITH BLACK AND RED CROSS TRACERS. 
(ORDER 57285 D) 

CABLE - GENERATOR FIELD TO SWITCH -
NATURAL WITH BLACK TRACER. 

(ORDER 57285 D) 
CLAMI' 

CLIPS - ON DASH USE 3/8 N.C. X 3/4" 
CAP SCREW, NUT AND -LOCKWASHER. 

CABLE HARNESS. 

CLIP - ON SIDE ANGLE. 

32 

§~ 

35 

36 

37 

38 
39 

40 
~I 

~2 

~3 

~~ 

~g 
~7 

48 
~9 

50 
51 

53 

5~ 
55 

I H C 
PART No. 

~7880 D 

~9572 D 

571~6 D 

57062 DX 

27385 D 

~2917 D 

~7885 D 

~7926 D 

28428 D 

571~3 D 
57062 DX 

1627 Y 
~7924 D 

28428 D 

1627 Y 
~7925 D 

DESCRIPTION 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" TERMINAL ON RELAY - NATURAL 

WITH BLACK CROSS TRACER. 

(ORDER 57285 D) 
"F" TERMINAL ON GENERATOR. 
CABLE - "F" TERMINAL ON GENERATOR TO 

SWITCH - NATURAL WITH BLACK TRACER. 

(ORDER 57285 D) 
GENERATOR. 

CLIP - ON GENERATOR BRACE BOLT. 
CABLE - "F" TERMINAL ON GENERATOR TO 

"F" TER~INAL ON RELAY - NATURAL. 

(ORDER 57285 D) 
CLIP - ON FAN SHROUD BOLTS. 

CABLE - LEFT HEAD LAMP TO JUNCTION 
BLOCK. 

CLIP - ON LOWER BOLT OF GAS TANK. 

JUNCTION BLOCK. 
"F" TERMINAL ON RELAY. NOT USED FOR 

LIGHTING ATTACHMENT. 

RELAY. 
CABLE - SWITCH TO JUNCTION BLOCK -

BLACK. (ORDER 57285 D) 
CABLE - "BAT" ON RELAY TO AMMETER -

NATURAL WITH BLACK AND RED CROSS 
TRACERS. (ORDER 57285 D) 

HEAD LAMP. 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" TERMINAL ON RELAY. NATURAL 

WITH BLACK CROSS TRACERS. (ORDER 57285 D) 
"GEN" TERMINAL ON RELAY. 
"BAT" TERMINAL ON RELAY. 
CLAMP. 

CLIP - UNDER RELAY MOUNTING STUD. 
CABLE - RIGHT HEAD LAMP TO JUNCTION 

BLOCK. 
GROMMET IN ~ADIATOR GRILL. 
LEFT HEAD LAMP. 

CLAMP. 

GROMMET IN RADIATOR GRILL. 
RIGHT HEAD LAMP. 

e 
~ 

~ 
-~ 
() 
::c 
~ 

~ 
t-3 r:n 

I\) 

I.JJ 

I 

e>-_ a -,., 
z 

zi': 
=-:::Jz 
~PI 



\',. 

Tail lamp 
-27404 D 

, Cabl_ jf' :~e:fr~~~~~:i r;~~ Battery to ground-

end of switch to rear 
lamp cable and use tail 
lamp plug. When rear ~ 
lamp is used, wire al 
shown in main diagram 
and leave terminal on ~ '-t-E __ -r.,J-___ .... 
I!sble. ./ -l • 

520620 - in left -;;at ~~ 
side sheet #// 2842BD-Clip '''''::' 

Ground on main frame 
to fender anlde - 2nd 
bolt from front 

WIRING FOR BATTERY ON FENDER AND ,AIL LAMP. 

NOTE -
Do NOT RUN GENERATOR WITH "F" 
TERMINAL ON .RAME CONNECTED 
TO SWITCH UNLESS BATTERY 
CHARGING CIRCUIT IS COMPLETED 
AND LEAD .ROM "A" TERMINAL IS 
CONNECTED· AS SHOWN. 
I. IT IS NECESSARY TO OPERATE 
GENERATOR WITHOUT BATTERY 
CONNECTIONS, REMOVE GENERAru~ 
'IELD TO SWITCH CABLE 'ROM n 

TERMINAL ON GENERATOR FRAME. 

36 

HEAD LAMPS MOUNTED 
ON TOP OF RADIATOR 

e 
e 

2.9 88-ml 
42 ~ ib==== ~ ~32 / _~ I I-:l 

a.t /// . ~ 
20 ~ 31.~~~3/ I. _ ~ g ~ 

:s:: 
~ 

27~ ... mWm!XX J,iIIY!:rlnm~:n;ltt1t ¥' '47 48 ~ / ~ ----28----- ft./ 54--...,"'" A rn 

WIRING FOR HEAD LAMPS 
MOUNTED ON SIDE O. RADIATOR. 

Reference numbers only are shown in illustration. Use I H C part numbers ill ordering. 

WIRING DIAGRAM-ELECTRIC LIGHTING AND STARTING (Special) (6 Volts) (Delco-Remy) 
T9 . 

o 
e>a - .... 
. z 
:de: 
",,\Z "" .., 



REF. 
No. 

I 
2 

3 

~ 

7 

8 
9 

10 

II 

12 

:~ 
15 
16 

:~ 
20 

21 

22 

~~ 
2'2 
26 

~~ 
29 
30 

I H C 
PART No. 

lJ7926 0 

27386 D 

10789 v 

57277 D 
57275 D 

t 53505 VC 
53~05 VE 

~5 63 0 92lj2 0 

57283 DA 

57276 0 

52010 DX 

5~10 DY 
I 15 VA 

~91~5 D 23 3 0 

5lJ87 I DA 
28lJ28 D 
57286 DX 

27387 D 
29325 D 
57285 D 
27385 0 
lJ7880 0 

INDEX TO REFERENCE NUMBERS IN ILLUSTRATION 

DESCRIPTION 

REAR LAMP. 
REFER TO ILLUSTRATION FOR TAIL LAMP 

WIRING WHEN TAIL LAMP IS USED. 
CLIP - ON FENDER MOUNTING CARRIAGE 

BOLT IN REAR BRACKET. 
CLIP - ON FENDER MOUNTING BOLT, 

SECOND FROM FUEL TANK. 
CABLE - TO REAR LAMP. 
CLIP - ON SHIFTER FORK HOUSING COVER 

CORNER BOLT. 

BATTERY. 

CABLE - BATTERY TO GROUND. 
GROUND CABLE ON MAIN FRAME COVER BOLT, 

SECOND FROM RIGHT SIDE. 
CABLE - BATTERY TO STARTING SWITCH. 

FOOT REST. 

CLIP - ON ENGINE CLUTCH COVER, SECOND 
BOLT FROM REAR. 

CABLE - AMMETER_TO SWITCH. 
SWITCH. 
FUSE. 
DASH LAMP. 
AMMETER~ 

CABLE - SWITCH TO JUNCTION BLOCK, 

COLOR, BLACK. (ORDER 57285 D) 
CABLE - RELAY TO AMMETER, COLOR, 

NATURAL WITH BLACK AND RED CROSS 
TRACERS. (ORDER 57285 D) 

CABLE - GENERATOR FIELD TO SWITCH -
NATURAL WITH BLACK TRACER. 
(ORDER 57285 0) 

START I NG MOTOR. 
CL I P. 

CABLE - STARTING SWITCH TO AMMETER. 

CLIP - ON DASH. 
CLIP - ON DASH. 
CABLE HARNESS. 
CLIPS - ON SIDE ANGLE. 
GENERATOR. 
CABLE - "A" TERMINAL ON GENERATOR TO 

"GEN" TERMINAL ON RELAY - NATURAL 
WITH BLACK CROSS TRACER. 
(ORDER 57285 0) 

Ru. 
No. 

31 
32 

33 

3lJ 

-35 

36 

3~ J 

~6 
ljl 

lJ2 

~~ 

lj5 
lj6 
47 

lj8 

50 

51 

53 

I 5lJ 
55 

I H C 
PART No. 

lj9572 

57146 0 

57062 ox 

27385 D 

lJ2917 D 

lj7885 D 

lJ7926 D 

57143 0 

57062 ox 

1627 Y 

lJ792lJ D 

28lJ28 D 

1627 Y 

lJ7925 D 

DESCRIPTION 

"F" TERMINAL ON GENERATOR. 
CLIP - ON GENERATOR BRACE BOLT. 

CABLE - "F" TERMINAL ON GENERATOR TO 
"F" TERMINAL ON RELAY - NATURAL. 
(ORDER 57285 D) 

CABLE - "F" TERMINAL ON GENERATOR TO 
SWITCH' CABLE - NATURAL WITH BLACK 
TRACER. (ORDER 57285 D) 

CLIPS - ON FAN SHROUD BOLTS. 

CABLE - LEFT HEAD LAMP TO JUNCTION 
BLOCK CABLE. 

CLIP - ON LOWER BOLT OF GASOLINE TANK. 
CABLE - SWITCH TO JUNCTION BLOCK -

BLACK. (ORDER 57285 D) 
JUNCTION BLOCK. 
"F" TERMINAL ON RELAY. 
RELAY. 

CABLE - RELAY TO.AMMETER CABLE -
NATURAL WITH BLACK AND RED CROSS 
TRACERS. (ORDER 57285 D) 

HEAD LAMP. . 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" TERMINAL ON RELAY - NATURAL 
WITH BLACK CROSS TRACER. 
(ORDER 57285 D) 

"GEN" TERMINAL ON RELAY. 
"BAT" TERMINAL ON RELAY. 

CLIP - UNDER RELAY MOUNTING STUD. 

CABLE - RIGHT HEAD LAMP TO JUNCTION 
BLOCK CABLE. 

GROMMET IN RADIATOR GRILLE. 

LEFT HEAD LAMP. 

CLAMP. 

GROMMET IN RADIATOR GRILLE. 

RIGHT HEAD LAMP. 

e 
e 

~ o 
::r: 
~ 

~ 
t-3 
en 

'" VI 

I 

~-a - .., z 
z25 
~Z 
\:::I ... 



N 

p -.H---3 

N 

~.E----------~ 
52(162D grommet in left ..... 
Beat side sheet 

42833D Cable c Battery ...... 
to ~rolJ.nd I" Ground 0", fender to main (rame 

angle. second bolt from rear 

WIRING FOR BATTERIES ON FENDERS 

I 
S 

10--" 
",,-

"­
"--

18 19 20 

11l~ ~I 
~ 
~ \--iJJ'<d 

22 23 

x, ><XXX, YV\; 

"-
HI 17 30 

Reference numbers only are shown in illustrution, Usc I H C part numbers in ordering, 

28 

~I il 

WIRING DIAGRAM-ELECTRIC STARTING (Special) (12 Volts) (Delco-Remy) 
TD9 

~ 
1-3 
~ 
~ 
0 ::r: 
~ 
!?::i 
Z 
F3 
en 

N 

'" 

Co 
fI'9Il 
Z 
C 
.-. 
Z 
M 



i, 

~. 
'-I' 

,,;' i.~: 

r·· 
!,', 

.:] ',", .. 

, 

ii' REF',. 

," "No'~" 

2 

~.~---- .... 

<:'!' ",r.!<-:;'· ",1: :.,;\; '! ,,', 

'I NI7EX TO REFERENCE NUMBERS I N I LLUSTRATI ON 
'I.;' 

""",,:"V" 

: . ..rt~~,','~~'~", 
l?~ \. 

DEseR'1 Pi" ION 

5~?76 iLltLiP "'ON'SHI,f',~~R fO~K HOUSING COVER 
",' CORNER BOI!Ti ' 

572~3 ;D A: CABLE - BATT'ERY TO S'TARTI NG Sw ITCH. 
1 i 

REF. I H C 
No. PART No. 

19 

20 

21 ~9572 D 
""',",:i:j,,",,;' 'l{ii~~iJ~~, BATTERY. 

~ 

~ 

7 

8 
9 

10 

II 

12,'" 

13 

I~ 

'15' 

16 

17 

18 

57281 D 

~92~2 D 

{ 
52662 VC 
52662 VE 
55~62 D 

57276 D 
n 

" 57286 DX 

j"4787 I D 
~'. 

~2383 D 

CABl.E - BATTERY TO,BA'TURY. 

CABLE - BATTERY TO Glial/ND. 

GROUND ON fENDER TO MAIN fRAME ANGLE, 

SECOND BOLT FROM fRONT. 

BATTERY. 

"i~. ; 

FOOT REST 
CLIP - ON ENGINE CLUTCH COVER;'; 

SECOND BOLT FROM REAR. , 

CABLE - START I NG MOT,OR TO AMMETER. 
'-t 

STARTING MOTOR."'" ''', ,',,, 
( : . ," ... J.~:;:::\ "C", p 

:;;;i:;~~1~ .. it~J~f~~~i:~;~. 
(ORDER 572&5:ot"'cI'·· l~"'" 

CABLES- SWITCH'\TO>JUHCTION Br!~CK AND 

GENERATOR fiELD TO Sw ITCH ;C~Bl.:t;' 

22 51602 D 

23 

2~ 

':~: >T' ;1" f/ 

27 
28 i , 

29 

30 

31 

: .... -:.; )f<L 
5~fW D 

27385 D 

571~6 D 

";11)32 i!,,~8815 D 
':,-~. ",. 

NATURAL WITH BLACK TRACER.! '''~"" 

(ORD~~ 57285 D) "'\"'".''', .. , 
CLq',P - ON DASH. i',! .... ,' ', .. " .,' 

33 

34 

!!CU~<'06~'S; i6EA~~dl 
57285 D iCABLE HARNESS. 

~A" tERMINAL ON GENERATOR. §~ 

.':":: 

DESCRIPTION 

CABLE - "A" TERMINAL ON GENERATOR TO 
"GEN" ,TERMINA'L ON RELAY. CABLE-

NATURAL WITH BLACK CROSS TRACER. 

(ORDER 57285 D) 
~'f" TERM I NAL ON GENERATOR. 

CLIP - ON GENERATOR BRACE BOLT. 

GENERATOR. 

CABLE - "F" TERMINAL ON GENERATOR TO 
"f" ON RELAY, NATURAl.. 

(ORDER 57285 D) 
CABLE '~'hFI' tibiM'INAl ON GENERATOR TO 

SWITCH CABLE, NATURAL WITH BLACK 

, TRACER. (ORDER 57285 D)" 
':cAii~E,"';';'" SWI TCH ,T,O JUNCT I ON BLOCK 

"B{At'~;/ (oR'iltR 57285 D) 
CABLE ::\~T: TEiRM,IN~L ,O,N GENERATOR TO 

"f"i"TERMINAL ON RELiAY' NATURAL. 
(oRhtR 57285 D) ,,'" 

"f" TEI'!'i4 1 NAL' ONRELA\>' 

REL~:'1 ~i;:"""'" 
CABLE -i R£LA'Y'TO,AMMETER, NATURAL WITH 

'BLAc:'R':A'Nii REDCRO§~ TRAd:RS. 

(ORD~d 57?85D) " 
CLIP - O~,S,IDE ANGLE, USE ~/8 N.C. x I" 

CAP ~CREW, NUT AND,Loc~WASHER. 
CL I PS - ON fAN SHROUD BO'L T5; , 

CLIP -' U~DER,:RELAY MD;u').ITIN~iiSTiJD' 
BEND "llol' A!nrEMi3t'v ~'" ' 

CABLE - ~:,A" TERM I NAL ON GENERATOR TO 
"GENff"<TERMINAL'ON RELAY, NATURAL 

WITH BL.(C KliC:'R'OS S, T,',Rn,US,," 
(ORDER 51205'6r'' ''',:,,:.!':,,' 

GENERATOR "GEN" TERMINAL ON RELAY. 
RELAY MOUNTI'NG SCREW. 
BATTERY (SAT.) TERMINAL ON RELAY. 

".,.' 

;. ~ '", 

.,;;. 

8,,' 
" .. ~", ". ,,' 

;t .. , .~ .~: 

!::~ 
~ 

> 
"":3 
8 
)I 
o 
::t: 
~ 
I:%j 
Z '..-a en 

,!2? 
;oJ 

~I.r 
arl~ 



'\ 

II 

clip 

WIRING fOR BATTERIES ON FENDER AND TAil LAMP. 

c31 ..... _-'liOA \ 
\ 

'51 

WIRING FOR HEAD LAMPS 
MOUNTING ON SIDE OF RADIATOR 

""'. 

Use I H C part numbers in ordering. 

WIRING DIAGRAM-ELECTRIC LIGHTING AND STARTING (Special) (12 Volts) (Delco,H"InY) 

~. 
-::1 
> o 
:;r: 
s:: 
~ 

~ 
m 

f\) 

cp 
r 



INDEX TO REFERENCE NUMBERS IN ILIUSTRATTDft 

REF. I H C RtF. I H C 

No. PART No. DEseR I PT I ON No. PART No. 

I ~3035 D REAR LAMP. 30 51602 D 

2 REFER TO ILLUSTRATION FOR TAIL LAMP 31 
WIRING WHEN TAIL LAMP IS US'ED. 

3 27386 D CLIP - ON fENDER MOUNTING CARRIAGE 
BOLT IN REAR ~~CKET. 

~ 572$7 D CABLE - FOR TAIL LAMP. 32 

5 107 9 V CLIP - ON fENDER MOUNTING BOLT, SECOND 33 
FROM fUEL TANK. 

6 57275 D CLIP - ON SHIFTER fORK HOUSING COVER 
CORNER BOLT. 3~ ~95$2 D l 52662 VC §~ 273 5 D 

7 52662 VE BATTERY 571~li D 

8 
55~62 D 37 57062 DX 

~7281 D CABLE - BATTERY TO BATTERY. 

9 92~2 D CABLE - BATTERY TO GROUND. 38 27385 D 
10 GROUND ON fENDER TO MAIN fRAME ANGLE ~& ~2917 D 

ON SECOND BOLT FROM fRONT 

{ 52662 VC ~I 
II 52662 VE BATTERY. 

55~62 D ~2 
12 57283 DA CABLE - BATTERY TO STARTING SWITCH. 

:~ 
fOOT REST. 

57276 D CLIP - ON ENGINE CLUTCH COVER, SECOND ~3 
BOL T FROM REAR., 

15 ~91$5 D DASH LAMP. 
lli 23 3 D AMMETER. ~~ I ~3035 D 

:$ 
52030 DX CABLE - AMMETER TO SWITCH CABLE. ~5 
5~" DY SWITCH. 

19 I 15 V fUSE. 
20 CABLE - SWITCH TO JUNCTION BLOCK -

BLACK. 1r6 
22 I' CABLE - RELAY TO AMMETER, NATURAL WI TH ~$ 52297 D 

BLACK AND RED CROSS TRACERS. 
(ORDER 57285 D) ~9 571~3 D 

23 CABLE - fiELD T.O SWITCH, NATURAL WITH 50 57062 DX 

2~ 28~28 D 
BLACK TRACER. (ORDER 57285 D) 

1627 Y CLIP. 50A 
25 57286 DX CABLE - STARTING MOTOR TO AMMETER. 5'1 ~2~2a D 
26 27387 D CLIP - ON DASH. §~ 28 2 D 

~$ 29325 D CLIP - ON DASH. 1627 Y 

~7285 0 CABLE HARNESS. 
29 7871 0 STARTI NG MOTOR. 55 ~292~ D 

DESCRIPTION 

GENERATOR. 
CABLE - "A" TERMINAL ON GENERATOR TO 

"GEN" TERMINAL ON 'RELAY. NATURAL 
WITH BLACK CROSS TRACER. 
(ORDER 57285 D) 

"f" (fiELD) TERMINAL ON GENERATOR. 
CABLE - "f" TERMINAL ON GENERATOR TO 

SWITCH. NATURAL WITH BLACK TRACER. 
(ORDER 57285 D) 

CLIP - ON GENERATOR BRACE BOLT. 
CLIPS - ON SlOE ANGLE. 
CLIPS - ON fAN SHROUD BOLTS. 
CABLE - LEFT HEAD LAMP TO JUNCTION BLOCK. 

CLIP - ON LOWER BOLT OF GAS TANK. 
JtlNCTION BLOCK. 
"f" TERMINAL ON RELAY, NOT USED. 
CABLE' - SWITCH TO JUNCTION BLOCK, 

BLACK. 
CABLE - "f" TERMINAL ON GENERATOR TO 

"f" TERMINAL ON RELAY - NATURAL. 
(ORDER 57285 D) 

CABLE - "BAT" ON RELAY TO AMMETER, 
NATURAL WITH BLACK AND RED CROSS 
TRACERS. {ORDER 57285 oj 

HEAD LAMP. 
CABLE - "A" TERMINAL ON GENERATOR TO 

"GEN" TERMINAL ON RELAY. NATURAL 
WITH BLACK CROSS TRACERS. 
(ORDER 57285 D) 

"GEN" (GENERATOR) TERM I NAL ON RELAY. 
RELAY. 
"BAT" (BATTERY) TERMINAL ON RELAY. 
CLIP - UNDER RELAY MOUNTING STUD. 
CABLE - RIGHT HEAD LAMP TO JUNCTION 

BLOCK. 
GROMMET IN RADIATOR GRILLE 
LEFT HEAD LAMP. 
CLAMP. 
GROMMET IN RADIATOR GRILLE 

RIGHT HEAD LAMP. 

e 
e 

~ 
@ 
a:: 

I 
I\l 

'D 

~ 

~ 

e>~ 
&5 
""",",z '" .., 



PART 
NUMBER 

63324 D 
61119 D 

63325 D 

61122 D 

63326 D 

67327 D 

251723 R91 

61125 D 

67328 D 

67674 D 

- 220-

ATTACHMENTS 

DESCRIPTION SERIAL NUMBER 

ELECTRIC LIGHTING AND STARTING (Special)(Delco-Remy) 
(Machine Attachment) 

ATTACHMENTS CONSIST OF UNIT PACKAGES AS LISTED BELOW 

STARTING ATTACHMENT ONLY (6 VOLT) (T-9) (STANDARD SEAT)(CONSISTS OF UNIT PACKAGES, 604860A AND 57030 D) 
STARTING ATTACHMENT ONLY (12 VOLT)(TD-9)(STANDARD SEAT)(CONSISTS OF UNIT PACKAGES, 57~22 D AND 57029 D) 

LIGHTING ATTACHMENT ONLY (6 VOLT) (T-9) (STANDARD SEAT)(2 HEAD AND I REAR LAMP)(SIDE MOUNTING) 
(CONSISTS OF UNIT PACKAGES, 60487 D, 57030 D, 57013 D, 57015 D, 57165 D) 

LIGHTING ATTACHMENT ONLY (6 VOLT) (TD-9) (STANDARD SEAT)(2 HEAD AND I REAR LAMP)(SIDE MOUNTING) 
(CONSISTS OF UNIT PACKAGES, 57026 D, 57030 D, 57013 D, 57015 D 57165 D) 

STARTING AND LIGHTING ATTACHMENT (6 VOLT) (T-9) (STANDARD SEAT)(2 HEAD AND I REAR LAMP)(SIDE MOUNTING) 
(CONSISTS OF UNIT PACKAGES, 60486 DA, 57030 D, 57028 D, 57013 D, 57015 D AND 57165 D) 

STARTING AND LIGHTING ATTACHMENT (6 VOLT) (T-9) (HIGH SEAT)(2 HEAD AND I REAR LAMP)(Top MOUNlING) 
(CONSISTS OF UNIT PACKAGES, 60486 DA, 57032 D, 57028 D, 2-57017 D, 57165 D) 

STARTING AND LIGHTING ATTACHMENT [SAME AS ATTACHMENT 67327 D) WITH 60489 D LIGHTING SWITCH TO TAIL 
LAMP CABLE AND 61032 D TAIL LAMP CABLE CLIP (LESS 57165 D REAR LAMP) 
(0USED ON MODIFIEOUNITS BUCYRUS-ERIE No_ 31) 

STARTING AND LIGHTING ATTACHMENT (12 VOLT)(TD-9)(STANDARD SEAT)(2 HEAD AND I REAR LAMP)(SIDE MOUNTING) 
(CONSISTS OF UNIT PACKAGES, 57022 D, 57029 D, 57027 D, 57014 D, 57016 D 57164 D) 

STARTING AND LIGHTING ATT"ACHMENT (12 VOLT) (TD-9)(HIGH-SEAT)(2 HEAD AND I REAR LAMP)(Top MOUNTING) 
(CONSISTS Of UNIT PACKAGES, 57022 D, 57031 D, 57027 D, 2-57018 D, 57164 D) 

STARTING AND LIGHTING ATTACHMENT (SAME AS ATTACHMENT 67328 D EXCEPT LESS 57164 D REAR LAMP, COMPLETE 
(0USED ON MODIFIED UNITS BUCYRUs-ERIE No_ 30) 

UNIT PACKAGES 
KEY TO NUMBER IN CAPTION 

I - 57022 D STARTING UNIT PACKAGE (12 VOLT) (TD-9) (USED WITH BATTERY UNIT PACKAGES 57029 D OR 57031 D) 
2 - 60436 DA STARTING UNIT PACKAGE (6 VOLT)(T-9)(USED WITH BATTERY UNIT PACKAGES 57030 D OR 57032 D) 

3 - 570 26 D 

4 - 57027 D 
5 -: 57028 D 

6 - 57029 D 

7 - 57030 D 

8 - 57031 D 
9 - 57032 D 

10 - 60487 D 

PART 
NUMBER 

6572 DA 

6745 D 

6746 DX 

8592 D 

20903 D 
(R."",.d 2-'46) 

LIGHTING UNIT PACKAGE (6 VOLT) (TD-9) (USED WITH BATTERY UNIT PACKAGES 57030 D OR 57032 D 
PLUS LAMP UNIT PACKAGES, SEE PAGE 198) 

LIGHTING UNIT PACKAGE (12 VOLT) (TD-9) (To BE USED WITH STARTING UNIT PACKAGE 57022 D) 
LIGHTING UNIT PACKAGE (6 VOLT)(T-9)(To BE USED WITH STARTING UNIT PACKAGE 60486 DA) o 
BATTERY LOCATION UNIT PACKAGE (12 VOLT) (STANDARD SEAT)(TD-9)(USED WITH STARTING UNIT 

PACKAGE 57022 ,D) 
BATTERY LOCATION UNIT PACKAGE (6 VOLT) (STANDARD SEAT)(USED WITH STARTING UNIT PACKAGE 60486 DA 

AND LIGH1ING' UNIT PA~~AGE 50726 D OR 60487 D) , 
BATTERY LOCATION UNIT PACKAGE (12 VOLT)(HIGH SEAT)(TD-9)(USED W-ITH STARTING UNIT PACKAGE, 57022 D) 
BATTERY LOCATION UNIT PACKAGE (6 VOLT)(HIGH SEAT)(USED WITH STARTING UNIT PACKAGE 60486 DA AND 
LIGHTING UNIT PACKAGES 50726 D OR 60487 D) 

LIGHTING UNIT PACKAGE (6 VOLT)(T-9)(USED WITH BATTERY UNIT PACKAGES 57030 D OR 57032 D 
PLUS LAMP UNIT PACKAGE, SEE PAGE 226) 

NOTE - FLYWHEEL RING GEAR, 33817 DB IS NECESSARY W'ITH STARTING OR STARTING AND LIGHTING 
ATTACHMENTS APPL I ED ON "TD-9" TRACTORS TOCB 501 TO 1994 _ , 

FLYWHEEL RING GEAR, 33817 DB IS STANDARD EQUIPMENT ON "TD-9" TRACTORS TDCB 1995 UP 

FAN AND GENERATOR PULLEY HUB 8023 DX 15 NECESSARY WITH LIGHTING, STARTING OR 
STARTING AND LIGHTING ATTACHMENTS APPLIED ON "TD-9" TRACTORS TDCB 501 TO 1994. 

® - FOR TABULATION Of MODifiCATIONS SEE INTRODUCTION PAGE. 

DESCRIPTION I SERIAL NUMBER PACKAGE USED ON -, '2 '3 i4 56 ! 7 R 

IGENERATOR PULLEY I I 

IGENERATOR PULLEY HUB I 

IG~ERATOR PULLEY FLANGE I 

SET SCREW 1/4 X 1/8" N.C. HEADLESS ~INT) 'I 
HEX. JAM NUT, 1/4" N.C. I 

'''''1<_" ,un BRACKET I 'I 
CAP -S~EW, -~;j16 X 7/8" N.t. HEX, ~ I I 

CAP SCREW, 5/16 X 2" N.F. HEX.' HEAD I I 

2 2 

Q 110 

I 
I 

'""I 
I 

~; SCREW. 3/8 X I" N.C. HEX. HEAD 

-= HEX. NUT,5/16" N.F. I 'I 
LOCKWASHER, 5/16" 2 2 

LOCKWASHER 3/8" 2 2 

IBATTERY BOTTOM SUPPORT SPACER 4 4 4 

PlUNTED IN UNITED STATES OF AMEFI 



- 221 - GENUINE 
ATTACHMENTS (&PARlS 

PART 

1 

PACKAGE USED ON 

NUMBER DESCRIPTION SERIAL NUMBER I Z 1 3 1 4 1- 61 7 181 9 1101 1 5 1 
27383 0 CABLE CLAM?, LONG 2 2 

27385 0 LOOM CLI P, 1/4" (FOR 3/8" Bou) 3 3 3 3 
CAP SCREW, 3/8 xl" N.C HEX. HEAD 21 2 2 1 2 
HEX. NUT, 3/8" N. C. 2 2 2 2 
LOCKWASHER, 3/8" 21 2 2 2 

27387 0 DOUBLE LOOM CLIP, 1/4" (FOR 3/8" BOLT) I I 1 I 

27618 0 BATTERY TO GROUND CABLE LOOM CLAMP RING 1 I 

27618 0 STARTING SWITCH TO AMMETER CABLE LOOM CLAMP RING 2 2 

28428 0 CABLE CLAMP, SHORT 4 2 2 4 

1 
29325 0 LOOM CLIP, 3/8" (FOR 3/8" BOl T) 1 I r 
29325 D Lool4 CLI?, 3/8" I I I II 1 I 

CAP SCREW, 3/8 X 3/lj" N.C. HEX. HEAD 1 I I I 
HEX. NUT, 3/8" N.C. I I I I 
LOCKWASHER, 3/8" I I I I 

30424 0 BATTERY TO GROUND CABLE LOOM (ORDER 42833 0 OR 49242 D) I I I I I 

37976 0 BATTERY BOTTOM REST SPRING 4 4 11 4 

r 
38815 0 AELE HARMESS CLIP I I 

r 
39779 0 STARTING SWITCH TO AMMETER CABLE LOOM I I 1 

I 

~ 1827 0 BATTERY BOTTOM MOUNTING SPACER (1/2" EXTRA HEAVY IRON PIPE) 1 ~ ~ 4 41 
I 
I 

~2383 0 AMMETER 1 I II I 

42833 0 BATTERY TO GROUND CABLE WITH TERMINA~ (WilL WORK FOR 57166 DX AND 30424 0) I I I . 
I 

42915 0 HEAD LAMP JUMCTION BLOCK I I I 1 
SCREW, No. 10 - 24 x 1/2" ROUND HEAD I 1 I 1 
HEX. NUT, No. 10 - 24 I I 1 I 

LOCKIIASHER, No. 10 1 1 I I rI 
42916 0 ~EAD LAMP JUNCTION BLOCK BRACKET 1 1 1 I 

42917 D ~EAD LAMP JUNCTION BLOCK, 42915 0 WITH BRACKET 42916 0 1 1 1 I 

42918 0 DASH LAMP (Ol'mER 65534 D) 1 1 I I 

MACHINE BOLT, Noo 6 - 32 x 1/2" ROUND HEAD 2 2 2 2 
HEX. NUT, Noo 6 - 32 2 2 2 2 
LOCKWASHER, Noo 6 2 2 2 2 

42922 OX LiGHTING SWITCH, COMPLETE (ORDER 57311 D'O I 
(SEE DETAIL LIST fOR SERVICE PARTS) TCB 501 TO 1639 I I 



- 222- GENUINE 
ATTACHMENTS 

I'I'I'I";~ PART 
DESCRIPT!ON I SERIAL NUMBER 

NUMBER 

47861 0 STARTING SWITCH LEVER I 1 I I I I 
47871 DA STARTING MOTOR (DELCO-REMY No. 779) I 

CAP SCREW, 3/8 X 1-1/8" N.C. HEX. HEAD 2 

CAP SCREW, 3/8 X 1-1/2" H.C. HEX. HEAD I 

lOCKWASHER, 3/8" 3 
47880 0 ~ENERATOR (DELco-REMY No. 1101358) I I I I I I I 

COTTER PIN, 3/32 x I" I 1 I I I I I I 
47885 D PENERATOR RELAY (DELCO-REMY No. 1116807 ) I I I 

CAP SCREW, 1/4 X 5/8" N.F. HEX. HEAD 2 2 2 
HEX. NUT, 1/4" N.F. I I 1 
LOCKWASHER, 1/4" 2 2 2 

47890 ox LIGHTING SWITCH, COMPLETE (ORDER 57310 OY) 

(SEE DETAil LIST rOR SERVICE PARTS) TCB 501 TO 1639 1 1 1 

I I 
I I 

49242 D IsATTERY TO GROUND CABLE 10' I HI TERM I NAt 
(WILL WORK fOR 57166 OX AND 3042'1 D) 1 1 

I 

49502 0 GENERATOR BRACE BOLT 1 1 
HEX. NUT, 3/8" N.F. I I 1 I 
LOCKWASHER, 3/8" 1 1 

49572 D LOOM Cli P, 11/32" (rOR 5/16" BOLT) I I I I I 

-,'~ f--I t-502311 0 BATTERY HOLD DOIm RUBBER, SHORT ~. 2 .",,J. 
50235 D BATTERY HOLD DOWN RUBBER, LONG 8 ~ 8 ~ 

I 
51602 0 ~ENERATOR (DELCO-REMY No. 11-1726) I 

COTTER PIN, 3/32 X I" 1 

I 

52030 DX AMMETER TO LIGHTING SWITCH CABLE WITH LOOM AND TERMINALS I 1 I I 

52062 D SEAT SIDE SHEET GROMMET 1 1 

I 

52272 D CHOKE CONTROL ROD AND BUTTON 1 
• COTTER PIN,I/16 X 3/8" I 

52297 D ~ENERATOR RELAY (DElCO-REMY No. 1116808) 1 I 
CAP SCREW, I/~ X 5/8" N.F. HEX. HEAD 2 

HEX. NUT, 1/4" N.r. 2 i 
LOCKWASHER, 1/4" 2 

6')069 D FUEL rlLTER DRIP PAN (ON ENGINES EQUIPPED WITH IHe INJECTION PUMP) 1 

CAP SCREW, 5/16 X 1/2" N.C HEX HEAD 2 

LOCKWASHER, 5/16" :1 
WASHER, 11/32" I.D, x 11/16" ~.O. x 16 GA. 2 

?~ 
52319 C6 UEL FILTER DRIP PAN (ON ENGINES EQUIPPED WITH BOSCH INJECTION PUMP) 1 

I 



-223 - GENUINE 
ATTACHMENTS • PARTS 

PART 
I SERIAL NUMBER -I, J2 I ~- PACKAGE USED ON 

DESCRIPTION NUMBER 4 5 I 6 I 7 I 81 9 110 I 
53177 DX BATTERY BOTTOM SUPPORT WITH CLIPS I 

CAP SCREW, 1/2 X 2-3!4"N.r. HEX. HEAD 4 
HEX. NUT, 1/2" N.r. 4 
LOCKWASHER, 1/2" 4 
STEEL WASHER, 17/32" I.D. x 1-1,111" O.D. x No. 14 GA. 4 

53215 D BATTERY COVER CLAMP BOLT, INNER 2 2 2 2 
WING NUT, 5/16" N.C. 2 2 2 2 

53216 DX BATTERY Box COVER WITH HOLD-DoWN RUBBERS, 

50234 D AND 50235 D TCB 501 TO 2673 I I 
53216 DAX BATTERY Box COVER WITH HOLD-DoWN RUBBERS, 

50234 D AND 50235 D TCB 2675 UP I I 
53226 D STARTING SWITCH ROD REAR HOLDER I I 

53227 D STARTING SWITCH ROD REAR HOLDER SPRING I I 

53732 D SEAT CUSHION SIDE I I 

I 

54067 DX BATTERY COVER, COMPLETE (ORDER 58002 DX) I I 
54069 D BATTERY COVER HINGE 2 2 

CAP SCREW, 3/8 x 3/4" N.r. HEX. HEAD 2 2 
HEX. NUT, 3/8" N.r. 2 2 
LOCKWASHER, 3/8" 2 2 

54070 D BATTERY COVER HINGE ROD I I 

54769 D BATTERY COVER CLAMP BOLT, OUTER 2 2 2 2 
HEX. NUT, 5/16" N.C. 4 4 4 41 

54855 DAX BATTERY BOTTOM SUPPORT WITH CLIPS I 

CAP SCREW, 1/2 X 2-1/2" N.r. HEX. HEAD 4 
HEX. NUT, 1/2" N.r. 4 
LOCKWASHER, 1/2" 4 
STEEL WASHER, 17/32" I.D. -x 1-1/1#" O.D. X No. 14 GA. 4 

54856 DA ~ENERATOR BRACE I I 
CAP SCREW, 5/16 X 3/4" N.C. HEX. HEAD I I 
LOCKWASHER, 5/16" I I 
STEEL WASHEIl, 11/32" I.D. x 3/4" O.D. x No. 16 GA. I I 

54857 DA ~ENERATOR BEL T I I 

54858 D STARTING SWITCH ROD I I 
COTTER PIN, 3/32 X 3/4" I I 

54860 D CHOKE CONTROL ROD AND BUTTON I 
COTTER PIli, 1/16 x 3/8" I 

54861 DX BATTERY Box COVER WITH HOLD-DoWN RUBBERS, 

50234 D AIID 50235 D TCB 501 TO 2511 I I 

54861 DAX BATTERY Box COVER WITH HOLD-DoWII RUBBERS, 

50234 D AIID 50235 D TCB 2512 UP I I I 

54863 D GEIIERATOR BRACE I I 

CAP SCREW, 5/16 x 3/4" N.C. HEX. HEAD 2 -2 

LOCKWASHER, 5/16" 2 2 
54864 DX BATTERY BOTTOM SUPPORT WITH Cl. IPS I 

CAP SCREW, 1/2 x 2_1/4" N.C. HEX. HEAD 2 
CAPSSCREW, 7/16 X 2-3/4" N.C. HEX HEAD 2 

STEEL WASHER, 17/32" I.D. X 1-1/4" O.D. X No. 14 GA. 4 



- 224- GENUINE 
ATTACHMENTS (]]I) PARTS 

PART 

I 
I 

3 IP;CKA:~ ~7: ~(~Jw SER!AL NUMBER 

11 NUMBER DESCRiPTION I 2 I 
54866 DX BATTERY BOTTOM SUPPORT WITH CLIPS I I I I 

CAP SCREW, 1/2 x 2_1/4" N.C. HEX. HEAD 4 
STEEL WASHER, 17/32" I.D. x 1-1/4" O.D. x No. 14 GA. 4 

51.J867 D ENERATOR BELT 1 I 

54871 DA TART I NG MOTOR (DELco-REMY No. 1108903) 1 
CAP SCREW, 3/8 X 1-1/8" N.C. HEX. HEAD 2 

CAP SCREW, 3/8 X 1-1/2" N.C, HEX. HEAD I 

LOCKWASHER, 3/8" 3 
54872 D BATTERY (PREST-O-LITE No. 613 sF) TCB 501 TO 2674 1 

I I 

55462 D BATTERY (W ILLARD No. SW4-136)(52662 VE WILL WORX) 2 

55463 D BATTERY (W ILURD No. SW5-153)(53505 VE WilL WORK) 1 
55464 D BA TTERY (WILLARD No. SW2-I05)(60910 DNS WILL WORK) 1 I 

56504 D GENERATOR RELAY BRACKET I I I I I I I I ! 
CAP SCREW, 1/4 X 3/4" N,r. HEX HEAD 1 I I I 

LOCKWASHER, 1/4" 1 1 1 I 

56505 DA GENERATOR RELAY BRACKET, SPACER 2 2 2 2 
LOCKWASHER. 5/16" 2 2 2 2 

56511 DAX BATTERY SPACER WITH ANGLES I I 
! 

i 

57143 D CABLE HARNESS AND HEAD LAMP CABLE CLIP I I I i 
f;Jh 

571~6 D CABLE HARNESS AND HEAD LAMP CABLE CLIP 2 2 2 ! 2 

57166 DX BATTERY TO GROUND CABLE WITH LOOM, 30~24 D AND CLAMP RING, 

27618 D (ORDER 42833 D DR 49242 D) 1 , I 1 I 

I I 

I 
I 

57275 D BATTERY AND REAR LAMP CABLE CLIP, SHORT I I 1 I I 

57276 0 BATTERY AND REAR LAMP CABLE CLIP, LONG I I I I I 

57279 D BATTERY TO AMMETER CABLE, COMPLETE I I 

57281 D ~ATTERY TO BATTERY CABLE WITH INSULATING TUBE ANO TIl!RMINALS I 

57283 DA BATTERY TO STARTI~G SWITCH CABLE, COMPLETE 1 I I 
57285 D CABLE HARNESS I I I I 

57286 DX STARTING SWITCH TO AMMETER CABLE WITH LOOM AND TERi~ I HALS I I 

I 

57310 DY LIGHTING SWITCH, COMPLETE (Will WORK fOR 47890 DX) 

(SEE DETAIL LIST FOR SERVICE PARTS) TCB 1640 UP I I 

57311 DY LIGHTING SWITCH, COMPLETE, (Will WORK FOR 42922 DX) 
(SEE DETAil LIST FOR SERVICE PARTS) TCB 16lJo UP I 

I 
I 

')8002 DX BATTERY COVER, COMPLETE (WilL WORK FOR 54067 DX) I I I 

t~ -
I 

59175 D DASH LAMP (ORDER 65534 D) I I I I 

iIIil!!, 



- 225- GENUINE 
ATTACHMENTS ~PARTS 

PART 

I 
PACKAGE USED ON 

SERIAL NUMBER 
NUMBER DESCRIPTION I 1 1 2 I 3 1 4 516171819110 

60~88 D GENERATOR BRACKET I I 1 I I I 
CAP SCREW, 5/16 X I-I/S" N.r. HEX. HEAD 2 I 2 
CAP SCREW, 1/2 X I-I/~" NoC. HEX. HEAD 2 i 2 
HEX. NUT, 5/16" N.r. 12 2 
LOCKWASHER, 5/16" 2 2 
LOCKWASHER, 1/2" 2 2 

1 
I 

1 
60910 DNS BATTERY (AUTO-LITE OC-13-AR)(55~64 D WILL WORK) TCB 2675 UP I 1 

I 

6553~ D PASH LAMP (WILL WORK FOR 4291S D AND 59175 D) I 

1 I 

! 
7494 H DASH LAMP BULB (MAZDA 63) I I I I 

I 

26453 HX BATTERY TERMINAL BOLT WiTH NUT, COMPLETE 4 4 

28500 H AMMETER TO LIGHTING SWITCH CABLE INSULATING TUBE I 12 2 2 2 

1 

I 
29939 H PASH LAMP BULB (MAZDA 67) I 

10789 v LOOM CLI?, 7/16" (FOR 3/8" BOLT) I I 1 I I 

1 
10815 V FUSE (12 VOLT) I 

10815 VA FUSE (6 VOLT) I I I 

52662 VC BATTERY (PREST-O-LITE 615 SF) TCB 501 TO 2511 2 
52662 VE BHTERY (AUTO-LITE OC-15-AR)(55462 D WILL WORK) TCB 2512 UP 2 

I 
1 

1 
53505 VC BATTERY (PREST-O-LITE 617 SF) TCB 501 TO 2511 I 

53505 VE "ArTERY (AUTO-LITE OC-17-AR)(5S463 D WILL WORK) TCB 2512 UP I 

1 
1 

I 

I 



PART 
NUMBER 

22080 D 

27386 D 

27~O~ D 

27595 D 

27618 D 

28~28 D 

38087 D 

~2921 D 

42921 D 

- 226-

ATTACHMENTS 

DESCRIPYION SERIAL NUMBER 

ELECTRIC LIGHTING AND STARTING (Special) 

(Deleo-Re:my) 

LAMP UNIT PACKAGES 

I(EY TO NUMBERS I N CAPT I ON 

I - 5701~ D HEAIl LAMP, L.Ho (6 VOLT)(TRACTORS "!THOUT BULL DOZER) 

2 - 5701 D HEAD LAMP, L.H. (12 VOlT)(TD-9)(TRACTORS WITHOUT BULL DOZER) 

~ - 57015 D HEAD LA M'P, R.H. (6 VOLT){TRICTORS WITHOUT BULL DOZER) 

57016 D HEAD LA"", R.H. (12 VIlLT)(TD-9)(TRACTORS WITHOUT BULL DOZER) 

g - 57(,)1$ D HEAD LAMP, L.H. ANII R.H. (6 VOLT)(T~At1"ORS IIITH BULL DOZEI'I) 

5701 D HEAO LAMP, L.H. ANI:> R.H. (12 VDLT)(TD-9)(TRAcToRs WITH BULL DOZER) 

~ - 57~9 D TAiL LAMP (12 VOLT) (TD-9) 
570 D TAIL LAMP (6 VOLT) 

9 - 5716~ D RUII LA~l" (12 VOLT) (TD-91 
10 - 57165 D REAli LAMP (6 VOltT) 

if All LAMP BRACKET 

CAP SCREW, 3/8 x 3/~" N.r. HEX. HEAD 

HEX. NUT, 3/8" 
lOCKWASHER, 3/8" 

~EAR LAMP CABLE CLIP 

TAIL LA"? 296~5 H WITH PLUG, 27595 D 

(SEE DETAil LIST FOR SERVICE PARTS) I 

TAIL LAMP PLUG 

JUNCTION BLOCK TO HEAD LAMP CABLE LOOM CLANP RING 2 2 2 

CABLE CLAMP, SHO~T I I 

TAil LAMP, 29971 H WITH PLUG, 27595 D 

(SEE DETAIL LIST FOR SERVICE PARTS) I 0-

; 

~EAD LAMP BRACKET 2 2 2 
CAP SCREII, 1/2 x I" N.C. HEX. HEAD ~ 4 4 
LOCKI!ASHER, 1/2" lj 4 4 

REAR LAMP BRACKET 

CAP SCREW, 1/2 )( I" N.r. HEX HEAD 

HEX. NUT, 1/2" N.f. 
LOCKWASHER, 1/2" 

GENUINE 

IS 

I I I 

2 2 

2 2 

2 2 

",--
I \, I 

~ 

I 

I I 

2 2 2 

I 

I 

2 2 2 

4 11 lj 

~ lj 4 
I ;jt= 
I I 2 I 2 



- 227- GENUINE 
ATTACHMENTS G]DPARTS' 

PART I SERIAL NUMBER 

11 
PACt(AGE USE):> ON .. 

NUMBER DESCRIPTION I 2 1..3.1 4 5 I 6 I 7 I 8 I 9 1101 
~2923 D EAD LAMP, L. H. (GUIDE No. 53~ E) I I 

(SEE DETAIL LIST FOR SERVICE PARTS) I 

~292~ D HEAD LAMP, R.H. (GUIDE No. 53~ F) 

(SEE DETAIL LIST FOR SERVICE PARTS) I 

~3035 D HEAD LAMP, L.H. AND R.H. (GUIDE No. 53~ H) 

(SEE DETAIL LIST FOR SERVICE PARTS) 2 
~3035 D REAR LAMP'(GUIDE No. 53~ H) I I 

~792~ D HEAD LAMP, L.H. (GUIDE No. 53~ C) 

(SEE DETAIL LIST FOR SERVICE PARTS) I 

~7925 D HEAD LAMP, R.H. (GUIDE No. 53~ D) 

(SEE DETAIL LIST FOR SERVICE PARTS) I 

~7926 D HEAD LAMP, L.H. AND R.H. (GUIDE No. 53~ G) 

(SEE DETAIL LIST FOR SERVICE PARTS) 2 
~7926 D REAR LAMP (GUIDE No. 53~ G) I 

57062 DX JUNCTION BLOCK TO HEAD LAMP CABLE WITH LOOM, 57063 D AND TERMINALS 

28500 HAND 2 CLAMP RINGS, 27618 D I I I I I I 

57063 D JUNCTION BLOCK TO HEAD LAMP CABLE LOOM I I I I I I 

57277 D LIGHTING SWITCH TO REAR LAMP CABLE WITH CASING AND 2 SLEEVES, 

28500 H I I I I 

60~9 D LIGHTING SWITCH TO TAIL LAMP CABLE, COMPLETE 

(0USED ON MODIFIED UNITS BUCYRUS-ERIE No. 31 ) I 

61032 D TAIL LIGHT CABLE CLIP (FOR 3/8" BOLT) 

(0USED ON MODIFIED UNITS BUCYRUS-ERIE No. 31) 3 
28500 H LIGHTING SWITCH TO REAR LAMP'CABLE INSULATING SLEEVE 2 2 2 2 

. 

296~5 H TAIL LAMP (GUIDE No. 225-A) I 

29971 H TAIL LAMP (GUIDE No. 225-A) I 

1627 Y RADIATOR GRillE, GROMMET (NOT TRACTORS WITH BULL DOZER) 2 2 2 2 

-, 

0_ FOR TABULATION OF MODIFICATIONS SEE INTRODUCTION PAGE 

(R ...... d 2-46) 



~ 
~ 
:;: 

I 
00 

~ 
'l 
" ; 
~ 

I 
<4 

/ 
/ 

~ ;~~.Ol, .. LAMP LD 
I 
I 
I 

15 

!II" , 
20 

Reference numbers only a",e shown in illustration. 

27 

Use I H C part numbers in ordering. 

ELECTRIC LIGHTING-Special (Bo.ch No-B"U",y Generalor) 

2~ 
\ 
\ 

HEAD lAN~S ~OUNTED 

ON TOP OF ~ADIATOR 

31} 
"­
'~ 

I 
I , 

37 w---o 
HEAD LAMPS ~OUNTED ON SlDE OF RIDIATOR 

~ 
F-3 
&---3 

> 
Q 
;:r:: 
:s: 
tx:! 

~ 
en 

'" '" 00 

I 

Q 
~ 

z 
i:i!5: 
~Z 
;:::;01~ 



REf. 
No. 

3 
~ 

5 

6 

8 

9 

10 

II 

12 

13 

15 

16 

:~ 
19 

20 

1 H C 
PART No. 

47926 D 

j 61812 D 
1 62302 D 

60938 D 

j 61812 D 
l 62302 D 

57277 0 

52969 0 

59175 0 

10815 v 

7~72 H 

307~7 DX 

61263 ox 

61813 0 
60938 0 

61831 0 

60938 D 

INDEX TO REFERENCE NUMBERS IN ILLUSTRATIDN 

DESCRIPTION 

REAR LAMP. 

CLIP - ON FENDER MOUNTING CARRIAGE 
BOLT IN REAR BRACKET. 

CLIP - ON fENDER MOUNTING BOLT, 
SECOND F~oM FUEL TANK. 

CLIP - ON SHIFTER FORK HOUSING COVER 
CORNER BOLT. 

CABLE - SWITCH TO REAR LAMP. 

CLIP - ON ENGINE CLUTCH COVER, 
SECOND BOtT FROM REAR. 

DASH LAMP. 

FUSE. 

FUSE BLOCK. 

CABLE - FUSE BLOCK TD JUNCTION BLOCK 

REf. 
No. 

22 

23 

24 

25 

26 

27 

28 

29 

30 

(BlACK)(ORDER 61831 DJ ~ 31 
CABLE - SWITCH 10 FUSE BLOCK. 

32 
LIGHTING SWITCH. 

33 
CAsLE- SWITCH TD GENERATOR (NATURAL WITH 

BLACK IND RED CROSS TRICER) ~ 34 
(ORDER 61831 0) 

CLIP - ON DASH. 

CABLE HARNESS. 

CLIP - ON SIDE ANGLE, 

§~ 

§~ 
~6 

1 H C 
PART No. 

61875 0 

61813 D 

61813 0 

28428 D 

60938 D 

58262 0 

57062 DX 

60938 D 

~2917 D 

47926 0 

57062 DX 

57143 D 
28428 D 

1627 Y 
47924 D 
28428 D 
~7925 D 

DEseR 11"TI ON 

CABLE - SWITCH TO GENERATOR (NATURAL 
WITH BLACK AND RED CRDSS TRACE~) 
(ORDER 61831 D) 

GENERATOR. 

CLIP - DN GENERATOR BRACE BOLT. 

CLIP - ON LOWER OUTSIDE BOLT OF 
MAGNeTO BRACKET, 

CUMP. 

ClIl' - ON SIDE ANGLE. USE 3/8 x I" N.C 
HEX. HEAD CAP SCREW, NUT AND 
LOC!HiASHER 0 

CLIP - ON FAN SHROUD BOLT. 

CABLE - LEFT HEAD LAMP TO JUNCTION 
BLOCK. 

CLIP - ON LOWER BOLT OF GAS TANK. 

JUNCTION BlOCI(. 

CABLE - FUSE TO JUNCTION BLOCK (BLACK) 
(ORDER 61831 D) 

HEAD LAMP. 

CIBLE - RIGHT HEAD LAMP TO JUNCTION 
BLOCK. 

CLIP - ON ,AN SHROUD BOLT. 
CLAMP. 

GROMMET IN RADIATOR GRILLE. 

LEFT I-lEAD LAM". 
CLA~IP. 
RIGHT HEAD LAMP, 

~ 
1-:1 
~ 
~ 
o 
::r: 
~ 
~ 

~ 
U) 

C\) 

'" 'J) 

~~a ___ II"I"ll 

:z 
ifZ= 
~Z 
;::::~ 



PART 
NUMBER 

- 230-

ATTACHMENTS 
DESCRIPTION 

ELECTRIC LIGHTING-Special 

(Bosch No-Battery Generator) 

SERIAL NUMBER 



- 231- GENUINE 

ATTACHMENTS ~PAR'S 
PART REF. I ,PAC:~AGE U~~ 

NUMBER NO. DESCRIPTION SERIAL NUMBER 
1 2 3 4 

3281 OA ~ENERATOR SADDLE 1 1 1 I 

CAP SCREW, 3/8 X 3-1/2" N.r. HEX •. HEAD I I 1 I 

HEX. NUT, 3/8" N.r. I I I I 

LOCKWASHER, 3/8" I I 1 I 

6746 0 GENERATOR PULLEY rLANGE I I 

SET SCREW, 1/4 X 7/8" N.C. HEADLESS (DOG POINT) I I 

HEX. JAM NUT, 1/4" I I 

9168 0 GENERATOR PULLEY I I 

9172 0 GENERATOR PULLEY HUB I I 

9174 0 GENERATOR BRACKET (ORDER 63789 D) TCB 501 TO I I 

CAP SCREW, 3/8 X 1-1/4" N.C. HEX. HEAD 2 2 
LOCKWASHER, 3/8" 2 2 

9230 0 GENERATOR BRACKET I I 

CAP SCREW, 1/2 X 1-1/2" N.C. HEX. HEAD 2 2 
LOCKWASHER, 1/2" 2 2 

9379 0 GENERATOR BRACKET TCB UP I I 

CAP SCREW, 3/8 X 1_1/4" N.C. HEX. HEAD 2 2 
LOCKWASHER, 3/8" 2 2 

23603 0 GENERATOR DOWEL PIN I I I I 

26080 DB GENERATOR STRAP I I I I 

CAP SCREW, 1/4 X 2-3/4" N.r. HEX. HEAD I I I I 

CAp· SCREW, 5/16 ~ 1-1/2" N.C. HEX. HEAD I I 1 I 

HEX. NUT, 1/4" N.r. I. I I I 

LOCKWASHER, 1/4" . I I I I 

LOCKWASHER, 5/16" I I I I 

27404 0 TAIL LAMP, 29645 H WITH PLUG, 275950 (SEE DETAIL LIST FOR SERVICE PARTS) I I I I 

27618 0 LOOM CLAMP RING 6 6 6 6 

28428 0 LOOM CLAMP 2 2 2 2 

30747 ox rUSE BLOCK TO LIGHTING SWITCH CABLE WITH LOOM, 

30752 0 AND 2 CLAMP RINGS, 27618 0 I I I I 

30752 0 fUSE BLOCK TO LIGHTING SWITCH CABLE LOOM I I 1 I 

. 
38433 0 CABLE TERM IHAL 8 8 8 8 



- 232- GENUINE 
ATTACHMENTS ~p 

PART REF. 

I 
PACKAGE U\ ::_ 

NUMBER NO. 
DESCRIPTION SERIAL NUMBER 

1 2 3~ 4 

42915 D HEAD LAMP JUNCTION BLOCK I I I I 

SCREW, No. 10 - 2~ x 1/2" ROUND HEAD I I I I 

HEX. NUT, No. 10 - 24 I I I I 

LOCKWASHER, No. 10 I I I I 

42916 D HEAD LAMP JUNCTION BLOCK BRACKET I I I I 

42917 D HEAD LAMP JUNCTION BLOCK, 42915 WITH BRACKET, 42916 D I I I I 

47924 D HEAD LAMP, L. H. (GUIDE No. 534 c)(6-B VOLT) 
(SEE DETAil LIST FOR SERVICE PARTS) I I 

47925 D HEAD LA.M?, R.H. (GUIDE No. 534 D)(6-B VOLT) 

(SEE DETAil LIST FOR SERVICE PARTS) I I I I 

47926 D HEAD LAM?, L.H. AND R.H. (GUIDE No. 534 G)(6-B VOLT) 

(SEE DETAIL LIST FOR SERVICE PARTS) 2 2 2 2 
47926 D REAR LAMP (GUIDE No. 534 G)(6-B VOLT) 

(SEE DETAIL LIST FOR SERVICE PARTS) I I I I 

49502 D GENERATOR BRACE BOLT I I 

HEX. NtH, 3/B" N. f. I I 

LOCKWASHER, 3/8" I I 

~F 
5231B DA GENERAIOR BELT TCB UP I I 

52969 D CABLE CLIP (fOR 1/2" BOLT) I I I I 

5~857 DA GENERATOR BElT TCB 501 TO I I 

54867 D GENERATOR BELT I I 

57062 DX JUNCTION BLOCK TO HEAD LAMP CABLE WITH LOOM, 

57063 D, 2 TERMINALS, 38433 D AND 2 CLAMP RINGS, 2761B D 2 2 2 2 

57063 D JUNCTION BLOCK TO HEAD LAMP CABLE LOOM 2 2 2 2 
f\ 

57143 D CABLE HARNESS AND HEAD LAMP CABLE CLIP I I I I 

57277 D SWITCH TO REAR OR TAil LAMP CABLE I I I I 

BLACK FRICTION TAPE, 3/4 x 12" I I I I 

5B262 D CABLE CLIP (FOR 5/16" BOLT) 2 2 

~:~L 
I 

59175 D DASH LAMP I I I I 



- 233- GENUINE 
ATTACHMENTS ~PAR'S 

-
PART REF. DESCRIPTION I 

Pf-CKAGE USED ON 

NUMBER NO. SERIAL NUMBER 1 Z 3 4 

60938 D CABLE CLI P (FOR 3/8" BOLT) 5 .5 5 5 
CAP SCREW, 3/8 X 3/~" N.C. HEX. HEAD 3 3 3 3 
HEX. NUT, 3/8" N.C. 3 13 3 3 
LOCKWASHER, 3/8" 3 3 3 3 

61263 DX LIGHTING SWITCH, COMPLETE (SEE DETAil LIST FOR SERVICE PARTS) I I I I 

61279 D GENERATOR PULLEY NUT I I 

61281 D GENERATOR BRACKET BRACE TCB 501 TO I I 

CAP SCREW, 5/16 X 3/~" N.C. HEX. HEAD I I 

CAP SCREW, 3/8 X 7/8" N.C. HEX. HEAD I I 

LOCKWASHER, 5/16" I I 

LOCKWASHER, 3/8" I I 

61283 D GENERATOR BRACE TCB 501 TO I I 

CAP SCREW, 5/16 X 7/8" N.C. HEX. HEAD I I 

LOCKWASHER, 5/16" I I 

STE.EL WASHER, 11/32" I.D. X 11/16" O.D. X No. 16 GA. I I 

61812 D CABLE CLIP (FOR 1/2" BOLT)(WILL WORK FOR 62302 D) 2 2 2 2 
61813 D CABLE CLIP (FOR 3/8" BOLT) 3 3 3 3 
61831 0 CABLE HARNESS I I I I 

61868 D GENERATOR BRACE I I 

CAP SCREW, 5/16 X 3/~" N.C. HEX. HEAD 2 2 
LOCKWASHER, 5/16" 2 2 

61875 D GENERATOR, BOSCH (No BATTERY TYPE) I I I I 

I 
62302 D CABLE CLIP (FOR 1/2" BOLT)(ORDER 61812 p) 2 2 2 2 

63787 0 GENERATOR BRACKET BRACE TCB UP I I 

CAP SCREW, 5/16 X 3/~" N.C. HEX. HEAD I I 

CAP SCREW, 3/8 X 7/8" N.C. HEX. HEAD I I 

LOCKWASHER, 5/16" I I 

LOCKWASHER, 3/8" I I 

63788 0 GENERATOR BRACE , TCB liP I I 

CAP SCREW, 5/16 X 7/8" N.C. HEX. HEAD I I 

LOCKWASHER, 5/16" I I 

STEEL WASHER, 11/32" I.D. x 11/16" O.D. x No. 16 GA. I I 

63789 D GENERATOR MOUNTING PACKAGE (WILL WORK FOR ·J917~ D) TeB 501 TO I I 

7~72 H FUSE BLOCK I I I I 

7~9~ H DASH LAMP BULB (MAZDA No. 63) I I I f 

28500 H SWITCH TO REAR OR TAil LAMP CABLE INSULATING SLEEVE 2 2 2 2 

10815 V FUSE (No. 3 AC-IO) 2 2 2 2 

1627 Y RADIATOR GRILLE GROMMET (NOT TRACTORS WITH BULL DOZER) 2 2 2 2 



ATTACHMENTS 

8 
/~------------________ ~A~ __________________ ~ 

\ 1 , 
\ 

i H C PART 
NUMBER 

~3039 D 

47889 D 
43040 D 

47891 D 

38767 D 

49425 H 

43036 D 

57312 D 

'IT\li D 
43038 D 

64022 H 

57310 DY 
57311 DY 

61263 DX 
42922 DX 

47890 DX 

43037 D 

. . 
I 
I 
\ 
I 
I 

2 
\ 

i:: 

REF. 
NO. 

I 

I 

2 

2 

4 

~ 

5 
5 
6 

7 

7 

/j 

8 

8 

9 

9 

I 

10 

4 [) G '1 
I , , , 

!l 

0 ~ 
'1 

Ja ~--n 

'1 ~-12 , , 
~.13 ~ 

A 0 3121} A 

Reference numbers only are shown in il!v;st-ration. Use 1 H C part numbers in orael·ing. 

LIGHTII\]"G S'WITCH 

MFR'S. J NO. 
NUMBER OE5CR~PY10N SERiAL lNUMl8lER 

REQ'I:) 

1877830 SWITCH DIMMER RESISTANCE, 12 VOLT 
(DELCO-REHY LIGHTING) I 

814545 SWITCH DIMMER RESISTANCE, 6 VOLT I 

1877831 SWITCH GENERATOR FIELD RESISTANCE, 12 VOL T 

(DElCO-REMY LIGHTING) I I····· 
1878010 SWITCH GENERATOR FIELD RES I STANCE, 6 VOLT (NOT BOSCH liGHTING) I 

SWITCH MOUNTING NUT LOCKWASHER 
(SHAKEPROOF No. 1222)(DELCO-REMY LIGHTING) TeB 501 TO 1639 I 

s,! I TeN MOUNTING NUT LOCKWASHER (SHAKEPRoor No. 1230) TCB 1640 UP 1 

1873327 SWITCH MOUNTING NUT (DELCO-REMY LIGHTING) TCB 501 To 1639 I 
0 

1882012 Sw ITCH MOUNTING NUT TCB 1640 UP I 

1882013 SWI TeH KNOB TCB 16~0 UP I 

SWITCH HANDLE MOUNTING SCREW (OR OER 64022 H) I 

LOCKWASHER, No. 8 I 

1864099 SWITCH HANOLE MOUNTING SCREW (WILL WORK fOR 43038 D) 1 

SWI TeH, COMPLETE (WI LL WORK FOR 47/j90 DX) TCB 1640 UP 1 
Sw I TeH, COMPLETE (WI LL WORK FOR 42922 DX) TeB 1640 UP 1 

SWITCH, COMPLETE, 6 VOLT (BOSCH LIGHTING) I 

SWITCH, COMPLETE, 12 VOLT (TD-9)(OROER 57311 DY) 
(DELCO-REMY LIGHTING) TCB 501 TO 1639 I 

SWITCH, COMPLETE, 6 VOLT (ORDER 57310 DY) 
(DELco-REHY LIGHTING) TCB 501 TO 1639 I 

1873326 SWITCH HANDLE (DELCO-REMY LIGHTING) TCB 501 TO 1639 1 "?~ 



I 
I 

9(_ 

- 235-

ATTACHMENTS 

1 2 3 4 
I 
o , 

() 
----~/ r 1 \~, 

//,' l \ \.". 
10 11 12 13 14 15 

\ 
\ 

17 

5 
I 

6 
6 
i 

Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers. 

'51891 D I 923756 
9' 121839 

51889 D 2 923755 
. II 121893 

12 
51970 D 3 921 636 
50784 D lJ 921634 

51892 D 5 921638 
5189lJ D 6 92lJ079 
51893 D 7 924023 
51887 D 8 921627 

19 103030 
20 

9 
lJI229 H 10 

II 12 
51898 D 15 92lJ753 

IlJ I 3268lJ 
13 106495 

'50539 H 16 914255 
'51888 D 17 92375lJ 

66339 H 18 

66340 H 18 
., 

19,20 

36273 D 21 23lJ869 
42921 0 22 

HEAD LAMPS AND REAR LAMPS (Guide Lamp Corporation) 
(For Delco-Remy "Battery" and Bosch "No-Battery" Lighting Equipment) 

HEAD AND REAR LAMP LENS GUARD WITH WASHER, lJ 1229 H 

SCREW, No. 6 - 32 X 3/8" ROUND HEAD 

HEAD AND REAR LAMP DOOR 

CAP SCREW, l/lJ X 7/8" N.C. HEX. HEAD 

LOCKWASHER, l/lJ" 
HEAD AND REAR LAMP LENS GASKET 

HEAD AND REAR LAMP LENS WITH GASKET, 51970 D 

HEAD AND REAR LAMP DOOR SEAL GASKET 

HEAD AND REAR LAMP REFLECTOR 

HEAD AND REAR LAMP SOCKET, COMPLETE, WITH WIRE 

HEAD AND REAR LAMP BODY, COMPLETE 

HEX. N.T, 5/8" N.f. 

LOCKWASHER, 5/8" 

fOLLOWS REFERENCE No. I 
HEAD AND REAR LAMP LENS GUARD RETAINING SCREW WASHER 

(SHAKEPROOF No. 1206) 
fOLLOWS REFERE.NCE No. 2 

HEAD AND REAR LAMP LENS LOCATING CLIP 

SCREW, No. 6 - 32 X 3/16" OVAL HEAD 

LOCKWASHER, No. 6 
HEAD AND REAR LAMP LENS RETA INING SPR lNG, 

HEAD AND REAR LAMP DOOR GUARD, COMPLETE, WITH LENS 

HEAD AND REAR LAMP BULB, 6 VOLT, 32 - 21 C.P., 

DOUBLE CONTACT (MAZDA No. 2320) 
HEAD AND REAR LAMP BULB, 12 VOLT, 32 - 21 C. P;, 

DOUBLE CONTACT (MAZDA No. 2326 ) 
fOLLOWS REFERENCE No. 8 

HEAD AND REAR LAMP BRACKET BEARING WASHER 

HEAD AND REAR LAMP BRACKET 

CAP SCREW, 1/2 X I" N.f. HEX. HEAD 

HEX. NUT, 1/2" N.f. 

LOCKWASHER, 1/2" 

8 

GENUINE 

~PAR'S 

28 29 
I I 
I I 

H 
;, \~@ 
I I \ 
I I \ 

30 25 
I I 
I I 

I I 

-ij'r 
I 
o 
I 

24 252627 31 

I 

4 
I 
4 
It 
I 
I 

I 
I 
I 
I 
I 
I 

4 

I 
I 
I 
4 
I 

I 

I 

X 

X 

2 
2 
2 

,/ 
23 

X - AS REQUIRED 



I H C PART REF. 
NUMBER NO. 

51895 D 23 
24 

37077 D 25 

48716 H 25 

37063 D 26 

27 
37072 D 28 

37075 D 29 
3706~ D 30 

31 
2~ 

27 

11251 V I 
1660'i H 2 
1666i H 3 
16662 H li 
7li9li H 5 

29939 H 5 

16660 H 6 

9 
10 

220800 7 

27595 D 8 
296li5 H II 

29971 H II 

- 236-

ATTACHMENTS 
MFR·S. DESCRIPTION I·· NUMBER 

92~021 HEAD AND REAR LAMP TERMINAL PLATE, COMPLETE 

FOLLOWS REFERENCE No. 31 
HEAD AND REAR LAMP TERMINAL LOCKWASHER 
1SHAKEPROOf No. 1208i(ORDER 48716 H) 

138530 HEAD AND REAR LAMP T~RMI NAL LOCKWASHER 
(SHAKEPROOf No. 1208) (W I LL WORK FOR 37077 D) 

13~556 HEAD AND REAR LAMP TERMINAL NUT 

FOLLOWS REfERENCE No. 31 
918652 HEAD AND REAR LAMP TERMINAL CUP WASHER 

918653 HEAD AND REAR LAMP TERMINAL INSULATING WASHER 

918651 HEAD AND REAR LAMP TERMINAL PLATE 

115598 SCREW, No. 8 - 32 x 1/2" ROUND HEAD 

115598 SCREW, No. 8 - 32 x I/li·" ROUND HEAD 

112723 LOCKWASHER 5/16" 

11 
~ __________ -JA~ __________ ~ 

r 1 2 3 4 5 6' 
J J I I J I 

6 :06~(j, 
~ 10 

\ / 

\t / @, 

7 
J 
I 
I 

SERIAL NUMBER 

8 
/T', 

-'~'~ 

Reference numbers only are shown in illustration. Use J. H C part numbers in ordering. 

TAIL LAMP (Guide Lamp Corporation) 

ITAIL LAMP LENS RETAINING SPRING RING 

911505 ITA IL LAMP GLASS (RUBY) 

911506 I TAIL LAMP OUTLOOK GLASS (CLEAR) 

911502 TAIL· LAMP OUTLOOK GLASS CORK WASHER 
TAIL LAMP BULB, 6 VOLT 3 C.P, SINGLE CONTACT 

(MAZDA No. 63) 
,TAIL LAMP BULB, 12 VOLT, 3 C.P., SINGLE CONTACT 

(MAZDA No.·67) 

911500 ITAIL LAMP BODY, Cbl4PI.ETE 
n~~L •• u~e 1/4" 

HEX. NUT. Ijli n N.C. 

TAIL LAMP BRACKET 
CAP SCREW, 3/8 X 3/lin N. C HEX. HEAD 
HEX NUT, 3/8" N.C. 
LDCKWASHER 3/8" 

ITA IL LAMP PLUG 

225-A ITA IL LAMP (6 VOL T-) 

225-A I TAIL LAMP { 12 VOLT) 

GENUINE 

'~PAR'S 
NO. B REQ'O 

I 

2 

1 
I 

I 
1 
I 
I 
I 
I 

o 
I 
1 
I 
I 

I 

I 
1 
2 
2 

I 
2 
2 
2 

I 
I 
I 

A= 



.~ 
- 237'~ 

;~~ DETAilS OF ASS.EMBlY 

- _',. PART, .. 
DESCRIP.71;ON 

NO. USED PER 

!:l.~M.~~~ ASSEMBLY 

6482 DAY FRAME, COMPLETE ..... . . .: 

'§ 6482 DA FRAt.jE :: . :. :::.::1 

§ 8302 D DRA IN BAFFLE :::: :. I 

~7lj5lj D FELT RnA I HER, INNER :. .. :. '. : ::1 

§ 47482 DA POLE PIECE LAMINATION . :. . . : .. :. ':78 . 
§ 47483 DA POLE PIECE SIDE PLATE lH . 2 

§ 47484 DA POLE PIECE SIDE PLATE, RH .. 
.' . 2 

§ 471]85 D BREAKER ARM POST ... : ... , .. .':: <I 

48472 D CONDENSER HOLE COVER GASKET . : :. . :1 

§ 54279 D POLE PIECE RIVET, LOWER .. ::. .. . '12· 

§ 54280 D POLE PIECE RIVET, UPPER . : ... : :····6 

550 15 D CONDENSER HOLE COVER . <c· .:. :: .. .:. 1 

E4.226 BEARING FELT '. ,':01 
E4A 352 ROTOR SHAFT BALL BEARING OUTER RACE , .. :: .•.. : . 1 

S&OTTED SCREW ~ No, 8-32 x 3/8" ROUND HEAD (CADMIUM PUTEO) .: 2 

LaCK,JASHER, No. 8 (CAOMIUN PLATED) : .' 2 

j.' 

6483 DY : D.ISTR I SUTOR BODY, COMPLETE 

§ 6483 D DIS TR I BUTOR BODY I 

47408D DISTRIBUTOR BODY GASKET I 

~7~2~ 'D DISTRI8UTOR CAP LOCATING PIN 1 

§ 47486 DIS TR I BUTOR SHAFT 1 

~9423 D DISTRIBUTOR BODY fElT SEAl ,I 

49424: D DISTRIBUTOR BODY FElT RETAINER 1 

5166f) D DISTRIBUTOR CAP SPRING 2 

51667 C DISTRIBUTOR CAP SPR I NG PIN I 

55855 0 DISTRIBUTOR CAP SPRING STOP PIN I 

E42 i:6 OIL WELL FELT :, I 
.. 

Eli 295 '. : OILER .. .' : 
. I 

c' c 

.. .: " ' . 

:. : ..'. 

.. 

. 
c' .' . 

. "6623 OM CRANKCASE FRONT COVER, COMPLETE ., ....... : ..... ."': 
.§ '6623 DA CRANKCASE FRONT COVER :: .... ,.,' : .1· 

13806 D FRONT COVER HOUR METER PAC EXPANSION PLUG .0' '. '·1. 

46129 D CRAN~SHAFT FRONT 01 L DEFLECTOR .::1·· 

48138 
: . 

. .. .'. 
D TIMING POINTER ' .. L 

53872 D CRANKSHAFT FRONT 01 L SEAL I 

/ -'-',. .... 

,._--
~ -', .- -

.. 

' .. ----.-

6783 DX MoutH I NG FL·ANGE, COMPLETE 
..... .. ...........• 

§ 6783 FLANG~ 
. - ... .... r· D MOUNT ING 

27311 01 LER 
. - , -. 

I 
-~ -~--

0 1 MPUI,SE COUPLING 

47lJ68 
-' ~.,- ._ ... -... ~ .. _._" "-", 

STOPP IN 
. ... .. " ,. - ~ .-- ··1· -------._-_. 

D . IMPULSE COUPLING 

~7~73 01 LRET w-i ER WASHER, OUTER 
....... . . . .: ... ...... '1· 1 

. ......... 
D 

47lj74 b RETAiNER WASHE·R, 1 HiiER 
.. =-c: .......... . ·T " .. -._--

OIL 

lj:Wi5'DA' .. .. 
Oil SEAL 

.... ......... ,_ ... I·:· .... T . .....~ 

E4A 352 RoToRSH'AFT:BALL BEARING DlnER RACE 
.... . .. .. .. .. ... .... .... , .' ..•.. , . 

I -----~ 
_. ~ ~~ 

.. .. , : .. . .. , . , ..... - ..... .... : .. : .... . .... : .. 
. '.:. ... •.... .•... ' .... ' ..... ... : .. , .•.. ... • ••• , ....... :" •••• - •••••• - •• , ..... ,., .... ::,. "': •• c' • 

- NOT SUPPLIED SEP~RATELY 

0"" 



BIOI DFX CYLINDER HEAD WITH STUDS AND VALVE GUIDES 

§ 6608 D VALVE GUIDE (6608 DR FOR SERVICE) 

§ BIOI DF Cn I NDER HEAD 

STARTING VALVE GUIDE (8744 DR FOR SERVICE) 

VALVE LEVER END BRACKET STUD, SHORT 

§ 46197 D CYLINDER HEAD JET COOLING TUBE 

46199D VALVE LEVER INTERMEDIATE BRACKET STUD. LONG 

VALVE LEVER INTERMEDIATE AND CENTER BRACK!' STUD, 

48051 D VALVE LEVER CENTER AND END BRACKET STUD, LONG 

50410 DA Oil HEADER PLUG 

MANifOLD STUD 

NOZZLE BODY RETAINER STUD 

23007 V Cnl NorR HEAD E)(~ANS I ON PLUG 

PIPE PLUG, 3/8" CCHJNTERSUNK HEAD 

PIPE PLUG, 1/2" CC)UNTER'$UNK:HEAIl 

PIPE PLUG, 3/4" COUNTERSUNK HEAD 

, 

'. 

. ... ::.. ..: .:' ': ..... '.' 

:,... '. " 

.'. . < .. , ...•. 
.. ' " , .' . 

BIOI DFY CYLINDER HEAD, BIOI DFXWITH VALVES AND SPRINGS :,' ..... ; . 

8101 DFX Cnl NDER HE.ADW ITH STUDS AND V At VE Gu I DES .. ', 
4620B.D SIARTI NG.VALVE SPRING SEAT 

46209 D STARTING VALVE SPR1NG SEAT KEY 8 
46211 D START I NG VA L VE. SPR INS 

INTAKE VAlliE 
.. ' 

4B054 .o. ... .E)(H~UST.VA.LV~ .... 

~8055.D VALVE. STEM RET A IHER . .' . ....... ..:.: .. ':'", ...... : 

4B056 D.A VAL'!!E SP.R I.N.G.SE.AT. ,". 8 .. ,'., 
V~.L\fE SPR ING gAT KEY "16 

.$Tjri"TING ... VALIIE •. '.:.' ...... ',4 
VA lVE.$PR INC 

.. ,. '." ... >,., , ' ...... 

,'. . .... ' ..•...•..... 

.... . .............. . . ... 

. f,: ••. 

," .. ' "". 

" ..•.... 



~~ '-'; 

1 2 

- 235-

ATTACHMENTS 

3 
I , , 

() 
, 
\ 

1'7 

5 
I 

6 
Reference numbers only are shown in illustration. Use I H C part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shown with !lumbers. 

51891 D 1 923756 
9 121839 

51889 D 2 923755 
11 121893 
12 

51970 D 3 921636 
5078~ D ~ 92163~ 

51892 D 5 921638 
51894 D 6 92~079 
51893 D 7 92~023 
51887 D 8 921627 

19 103030 
20 

9 
41229 H 10 

11,12 
151898 D 15 924 753 

-,'" 

14 13268~ 

13 106495 
')0')39 H 16 91~255 
51888 D 17 923754 

66339 H 18 

66340 H 18 

19,20 

36273 D 21 234869 
42921 D 22 

HEAD LAMPS AND REAR LAMPS (Guide Lamp Corporation) 
(For Delco-Remy "Battery" and Bosch "No-Battery" Lighting Equipment) 

HEAD AND REAR LAMP LENS GUARD WITH WASHER, ~ 1229 H 

SCREW, No. 6 - 32 X 3/8" ROUND HEAD 

HEAD AND REAR LAMP DOOR 

CAP SCREW, 17~ X 7/8" N.C. HEX. HEAD 

LOCKWASHER, 1/~" 
HEAD AND REAR LAMP LENS GASKET 

HEAD AND REAR LAMP LENS 'WI TH GASKET, 51970 D 

HEAD AND REAR LAMP DOOR SEAL GASKET 

HEAD AND REAR LAMP REF'LECTOR 

HEAD AND REAR LAMP SOCKET, COMPLETE, WITH WIRE 

HEAD AND REAR LAMP BODY, COMPLETE 

HEX. NIT, 5/8" N.F. 

LOCKWASHER, 5/8" 

FOLLOWS REFERENCE No. 1 
HEAD AND REAR LAMP LENS GUARD RETAINING SCREW WASHER 

(SHAKEPROOF No. 1206) 
FOLLOWS REFERENCE No. 2 

HEAD ANO REAR LAMP LENS LOCATING CLIP 

SCREW, No. 6 - 32 X 3/16" OVAL HEAD 

LOCKWASHER, No. 6 
HEAD AND REAR LAMP LENS RETAINING SPRING 

HEAD AND REAR LAMP DOOR GUARD, COMPLETE, WITH LENS 

HEAD AND REAR LAMP BULB, 6 VOLT, 32 - 21 C.P., 

DOUBLE CONTACT (MAZDA No. 2320) 
HEAD AND REAR LAMP BULB, 12 VOLT, 32 - 21 C.P;, 

DOUBLE CONTACT (MAZDA No.' 2326) 
FOLLOWS REFERENCE No. 8 

HEAD AND REAR LAMP BRACKET BEARING WASHER 

HEAD AND REAR LAMP BRACKET 

CAP SCREW, 1/2 X I" N.F. HEX. HEAD 

HEX. NUT, 1/2" N.F. 

LOCKWASHER, 1/2" 

GENUINE 

~PAR'S 

2829 
I I 
I I 

H 
; , ''''~' 
I I \ 
I \ \ 

24 252627 

I 

4 
1 
4 
It 
I 

1 

r 
1 
I 

1 
I 
1 

4 

1 
1 
1 
4 
1 

1 

1 

X 

X 

2 
2 
2 

30 25 
I I 
I I 

J I 

-tj'1 
I 

Jl 
,l 

is 

X - AS REQUIRED 



! H C PART REF. 
NUMBER NO. 

51805 D 23 
2~ 

37077 D 25 

48716 H 2'5 

37063 D 26 

27 
37072 D 28 

37075 D 29 
3706~ D 30 

31 
24 

27 

11251 V I 
1660'1 H 2 
1666i H 3 
16662 H 4 

7494 H 5 

299'19 H '5 

16660 H 6 

9 
to 

22080 D 7 

27595 D 8 
2964'5 H II 

29971 H II 

- 236-

ATTACHMENTS 
MFR·S. DESCRIPTION I· NUMBER 

92~021 HEAD AND REAR LAMP TERMINAL PLATE, COMPLETE 

FOLLOWS REFERENCE No. 'II 
HEAD AND REAR LAMP TERMINAL LOCKWASHER 
1SHAKEPROOF No. 1208)(ORDER 48716 H) 

138530 HEAD AND REAR LAMP TERMINAL LOCKWASHER 
(SHAKEPROOF No. 1208) (WI LL WORK FOR 37077 D) 

13~556 HEAD AND REAR LAMP TERMINAL NUT 

FOLLOWS REFERENCE No. 'II 

918652 HEAD AND REAR LAMP TERMINAL CUP WASHER 

918653 HEAD AND REAR LAMP TERMINAL INSULATING WASHER 

918651 HEAD AND REAR LAMP TERMINAL PLATE 

115598 SCREW, No. 8 - 32 x 1/2" ROUND HEAD 

115598 SCREW, No.8 - 32 x 1/4" ROUND HEAD 

112723 LOCKWASHER --;SY16" 

11 ,-__________ ~A~ __________ __ 

r 1 2 3 4 6 6 ' 
I I I I I , 

j :06~(j. 
~ 10 
\~ ,/ 

7 
I 
J 
I , 

SERIAL NUMBER 

8 
/1', 

.L~'~ 

Reference numbers only are shown in illustration. Use Z. H C part numbers in ordering. 

TAIL LAMP (Guide Lamp Corporation) 

!TAIL LAMP LENS RETAINING SPRING RING 

911505 I TA I L LAMP G!-ASS (RUBY) 

911506 I TAIL LAMP OUTLOOK GLASS (CLEAR) 

911502 TA I L LAMP OUTLOOK GLASS CORK WASHER 
TAIL LAMP BULB, 6 VOLT, 3 C.P. SINGLE CONTACT 
(MAZDA No, -63) 

.TAIL LAMP BULB, 12 VOLT 3 C.P. SINGLE CONTACT 
(MAZDA No, 67) 

911500 TAIL LAMP BODY, COMPLETE 
LOCKWASHER. 1/4" 
HEX. NUT, 1/4" N. C 

I TA I L LAMP BRACKET 
CAP SCREW, 3/8 X '1/4" N,C. HEX. HEAD 
HEX. NUT 3/8" N.C. 
LOCKWASHER, 3/8" 

I TAIL LAMP PLUG 

225-A I TAIL LAMP (6 VOLT) 

225MA I TAIL LAMP (12 VOLT) 

GENUINE 

·~PARTS 
NO. 

REQ'D 

1 

2 

I 
1 

I 
I 

I 

I 

I 

I 

o 
1 
I 
I 
I 

. I 

I 
I 
2 
2 

I 
2 
2 
2 

I 
I 
I 

-= 



- 233- GENUINE 
ATTACHMENTS ~PARTS 

-
PART REF. I 

P~CKAGE USED ON 

NUMBER NO. DESCRIPTION SERIAL NUMBER 
1 2- 3 4 

60938 D CABLE CLI P (FOR 3/8" BOLT) 5 .5 5 5 
CAP SCREW, 3/8 X 3/lj" N.C. HEX. HEAD 3 13 3 3 
HEX. NUT, 3/8" N. c. 3 13 3 3 
LOCKWASHER, 3/8" 3 3 3 3 

61263 DX LIGHTING SWITCH, COMPLETE (SEE DETAIL LIST FOR SERVICE PARTS) 1 1 1 1 
61279 D GENERATOR PULLEY NUT 1 1 
61281 D GENERATOR BRACKET BRACE TCB 501 TO 1 1 

CAP SCREW, 5/16 X 3/lj" N.C. HEX. HEAD 1 1 
CAP SCREW, 3/8 X 7/8" N.C. HEX. HEAD 1 1 
LOCKWASHER, 5/16" 1 1 1 
LOCKWASHER, 3/8" 1 1 

61283 D GENERATOR BRACE TCB 501 TO 1 1 
CAP SCREW, 5/16 X 7/8" N.C. HEX. HEAD 1 1 
LOCKWASHER, 5/16" 1 1 
STE.EL WASHER, 11/32" I.D. X 11/16" O.D. X No. 16 GA. 1 1 

61812 D CABLE CL I P (FOR 1/2" BOLT)(WILL WORK FOR 62302 D) 2 2 2 2 

61813 D CABLE CLIP (FOR 3/8" BOLT) 3 3 3 3 
61831 D CABLE HARNESS 1 1 1 1 
61868 D GENERATOR BRACE 1 1 

CAP SCREW, 5/16 X 3/lj" N.C. HEX. HEAD 2 2 

c····) 
.. # .. 

LOCKWASHER, 5/16" 2 2 

61875 D GENERATOR, BOSCH (No BATTERY TYPE) 1 1 1 1 

62302 D CABLE ~LIP (FOR 1/2" BOLT)(OROER 61812 p) 2 2 2 2 

63787 D GENERATOR BRACKET BRACE TCB UP 1 1 

CAP SCREW, 5/16 X 3/lj" N.C. HEX. HEAD 1 1 

CAP SCREW, 3/8 X 7/8" N.C. HEX. HEAD I I 

LOCKWASHER, 5/16" I 1 

LOCKWASHER, 3/8" 1 1 

63788 D GENERATOR BRACE , TCB liP I 1 

CAP SCREW, 5/16 X 7/8" N.C. HEX. HEAD 1 I 

LOCKWASHER, 5/16" 1 1 

STEEL WASHER, 11/32" I.D. X 11/16" O.D. X No. 16 GA. I I 

63789 D GENERATOR MOUNTING PACKAGE (WILL WORK FOR 1917lj D) TCB 501 TO 1 1 

7lj72 H FUSE BLOCK 1 1 I 1 

7lj9lj H DASH LAMP BULB (MAZDA No. 63) 1 1 1 f 

28500 H SWITCH TO REAR OR TAIL LAMP CABLE INSULATING SLEEVE 2 2 2 2 

10815 V FUSE (No.3 AC-10) 2 2 2 2 

1627 Y RADIATOR GRILLE GROMMET (NOT TRACTORS WITH BULL DOZER) 2 2 2 2 



- 234 -

ATTACHMENTS 

8 
/~------_________ A~ ____________ ~ 

\ 1 2 
\ ~ 

\ ~ 

\~ 

I H C PART 
NUMBER 

4~0~9 D 

47889 D 

43040 D 

47891 D 

.38767 D 

49425 H 

43036 D 

57312 D 

'57~1~ D 

43038 D 

64022 H 

57310 DY 

57311 DY 

61263 DX 

42922 DX 

47890 DX 

43037 D 

I 
I 
\ 

l: 

REF. 
NO. 

I 

I 

2 

2 

4 

b 
'5 
5 

6 

7 

7 

e 
8 

8 

9 

9 

10 

4 6 7 

~ I I \ I I I 
I I 
I 

'1 

7 , , 
". 

Reference numbers only are shown in illustration. Use I He part numbers in ordering. 

LIGHTING SWITCH 

MFR'S. I SERIAL NUMBER DESCRIPTION NUMBER 

1877830 ISWITCH DIMMER RESISTANCE, 12 VOLT 

(DELCO-REMY LIGHTING) 

8145lj5 ISWITCH DIMMER RESISTANCE, 6 VOLT 

1877831 ISWITCH GENERATOR FIELD RESISTANCE, 12 VOLT 

(DELCo-REMY LIGHTIN~Y 
1878070 ISWITCH GENERATOR FIELD RESISTANCE, 6 VOLT (NOT BOSCH LIGHTING) 

ISWITCH MOUNTING NUT LOCKWASHER 

~EPROOF No. 1222)(DELCo-REMY LIGHTING) TCB 501 TO 1639 

I Sw I TCH MOUNT I NG NUT LOCKWASHER (SHAKEPROOF No. 1230) TCB 1640 UP 

1873327 I Sw I TCH MOUNT I NG NUT ~L-Z;;-REMY LIGHT I NG) TCB 50 I TO 1639 
1882012 SWITCH MOUNTING NUT TCB 1640 UP 

1882013 i Sw I TCH KNOB TCB 164~ UP 

ISWITCH HANDLE MOUNTING SCREW (ORDER 64022-H) 

LOCKWASHER, No. 8 

1864099 ISWITCH HANDLE MOUNTING SCREW (WILL WORK FOR 43038 D) 

f$W1 TCH, COMPLETE (WI LL WORK FOR 47890 ox) TCB 1640 UP 

ISWITCH, COMPLETE (WILL WORK FOR 429~ OX) TCB 1640 UP 

ISWITC.H, COMPLETE, 6 VOLT (BOSCH LIGHTING) 

,SWITCH. COMPLETE, 12 VOLT TTD-9)(ORDER '57~1I OY) 

(DELCo-REMY L I GHT_ING) TeB 501 TO i639 
I Sw ITCH COMPLETE 6 VOLT (ORDER 57310DY) 

In~lrn_R~ .. Y LIGHTING) TCB 50 I TO 1639 

1873326 ISWITCH HANDLE (DE~Co-REMY LIGHTING) TCB 50 I TO 1639 

GENUINE 

~PARTS 
~ l~~:J 

9 

A-3120 A. 

NO. 
REQ'O 

I 

I 

I 

I f1= 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 

I 



- 239- GENUINE 
DETAILS OF ASSEMBLY ~PAR'S 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

8124 DGX CRANKCASE WITH STUDS AND CAMSHAfT BEARINGS, COMPLETE 

§ 8078 D CRANKSHAfT BEARING CAP, REAR 
--

I 
§ 812~ DG CRANKCASE I 
§ 8225 D CRANKSHAfT BEARING CAP FRONT AND INTERMEDIATE 3 
§ 8226 DAX CRANKSHAfT BEARING CAP, CENTER I 

13231 D CRANKCASE FRONT AND REAR EXPANSION PLUG ~ 
25086 DA REAR ENGINE SUPPORT DOWEL PIN 2 

29565 D CRANKCASE DISTRIBUTOR HOLE EXPANSION PLUG I 

39~22 D CRANKSHAfT BEARING CAP STUD NUT WASHER, FRONT, INTERMEDIATE AND REAR 8 

39~23 D CRANKSHAfT BEARING CAP STUD NUT, FRONT, INTERMEDIATE AND REAR 8 

~3113 D CRANKSHAfT BEARING CAP STUD, FRONT, INTERMEDIATE AND REAR 8 

~62~6 D CRANKSHAfT BEARING CAP STUD NUT WASHER, CENTER ~ 
~7811O D CRANKSHAfT BEARING CAP STUD, CENTER It 
47981 D CYLINDER HEAD STUD 18 

49952 D REAR ENGINE SUPPORT STUD 9 

50~10 DA OIL HEADER PLUG 6 

50826 D CROSS SHAfT RETURN SPRING PIN I 

50827 D CROSS SHAfT BUSHING 2 
§ 51305 DA CAMSHAtT BEARING FRONT (51305 DAR FOR SERV ICE) I 

§ 51306 DA CAMSHAFT BEARING No.2 (51306 DAR FOR SERVICE) I 

§ '5130.7 DA CAMSHAfT BEARING No.3 (51307 DAR FOR SERtICE) I 

§ 'i1"\08 DA CAMSHAfT BEARING REAR ('51308 DAR FOR SERVICE) I 

51329 D FRICTION CONTROL DISC PIN I 

52605 D CRANKCASE FRONT PLATE AND COVER DOWEL PIN 2 

5361t3 D CROSS SHAfT LATCH BRACKE·T STUD I 

13~39 V CAMSHAfT·REAR BEARING EXPANSION PLUG I 

~3598 V CRANKSHAfT BEARING CAP STUD NUT, CENTER ~ 
CRANKCASE LOCATING HOLE PLUG (No; 6 STANDARD CORK, No.2X GRADE, 

9/16 X 3/4' X 15/16 LONG) 2 

PIPE PLUG, 1/8" SQUARE HEAD (OIL HEADER) 1 

PIPE PLUG, 3/8" COUNTERSUNK (HEADLESS) 2 

COTTER PI N, 1/8 X H/8" 12 

8222 DAX 01 L FILTER BASE, COMPLETE 

8222 DA FUEL FILTER BASE I 

- CAP SCREW, 3/8 X 1-1/2" ,N.C. HEX HEAD 2 

CAP SCREW, 1/2 X 1-1/2" N.C. HEX HEAD 2 

LOCKWASHER, 3/8" ,2 

LOCKWASHER, 1/2" 2 

WASHER, 13/32" I.D. x 7/8" O.D. X No. II GA. 2 

.' 

8290 DAX EXHAUST AND INTAKE MANifOLD, COMPLET~ 

19289 C EXHAUST AND INTAKE MANifOLD DRAIN HOLE PLUG I 

§ 8290 DA EXHAUST AND INTAKE MANlfOLO I 

12215 D CARBURETOR STUD 2 

13806 D' MANifOLD EXPANSION PLUG 2 

46102 D MANifOLD HEAT SHIELD STUD 3 
46202 D EXHAUST PIPE STUD 2 

§ - NOT SUPPLIED SEPARATELY 



- 240-

DETAILS OF ASSEMBLY 

DESCRIPTION 

§ - NOT SUPPLIED SEPARATELY 

GENUINE 
PARTS 



- 241- GENUINE 
DETAIl.S Of ASSEMBLY ~PARll 

PART 
DESCR!PTION NO. USED PER 

NUMBER ASSEMBLY 

8323 DCX CRANKCASE WITH STUDS AND CAMSHAFT BEARING, COMPLETE 

§ 8288 DAX CRANKSHAFT BEARING CAP, CENTER WITH DOWEL PINS 1 

§ 8289 0 CRANKSHAFT BEARING CAP, FRONT AND REAR 2 

§ 832 3 DC . CRANKCASE 1 

132 31 0 DISTRIBUTOR HOLE EXPANSION PLUG I 

13231 0 CRANKCASE WATER JACKET EXPANSION PLUG 4 
13806 0 CRANKCASE WATER JACKET PLUG-SIDE 2 

25086 DA REAR ENGINE SUPPORT DOWEL PIN 2 

29070 0 WATER HEADER STUD I 3 

46246 0 CRANKSHAFT BEARING CAP STUD WASHER 6 

47840 0 CRANKSHAFT BEARING CAP STUD 6 

499,)2 0 REAR ENGINE SUPPORT STUD 9 

504 \0 OA OIL HOLE CLEAN OUT PLUG I 

50410DA OIL HEADER PLUG 3 
§ 513080A CAMSHAFT BEARING REAR (51308 DAR FOR SERVICE) I 

,)260,) 0 CRANKCASE FRONT PLATE AND COVER DOVIEL PIN 2 

52789 0 CYLINDER HEAD STUD, SHORT 13 

52790 0 CYLINDER HEAD STUD, LONG 6 
-

§ 52796 DA CAMSHAfT BEARING 'rRONT (52196 OAR FOR SERV leE) I 

§ ')2797 DA CAMSHAFT BEARING, CENTER (52797 DAR FOR SERVICE) I 

54909 H CRANKCASE MACHINE SCREW GASKET 2 

13439 V CAMSHAFT REAR BEARING EXPANSION PLUG I 

43598 V CRANKSHAFT BEARING CAP STUD NUT 6 

CRANKCASE LOCATING HOLE PLUG (No. G STANDARD CORK, No. 2X GRADE, 

9/16 X 3/4 x 15/16" LONG) 2 

SLOTTED SCREW, 5/16 x 1/2" N,C, ROUND HEAD 2 

DRIVE SCREW, No. 14 x 1/2" (PARKER-KAlON) I 

COTTER PIN, 1/8 X 1-3/8" ~ 

PIPE PLUG, 3/8", COUNTERSUNK HEAD 2 

8323 DCZB CRANKCASE, 8323 DCX WITH CYLINDER SLEEVES AND PISTONS, COMPLETE 

§ 8281 0 Cn I NOER SLEEVE 4 

8323 DCX CRANKCASE WITH STUDS AND CAMSHAFT BEARINGS, COMPLETE I 

§ 9121 D PISTON 4 
§ 47643 DA PISTON PIN 4 
§ 47953 D PISTON RI NG, OIL REGULATING 8 

5 0956 0 PISTON RI MG, PLAIN COMPRESSION 8 
5 2 7\i4 0 PISTON R I MG, TAPER COMPRESSION 4 

31194 H PISTON PIN RETAINER RING 8 

8363 D8X GOVERNOR HOUSING, COMPLETE 

§ 8363 DB GOVERNOR HOUSING I 

130 90 0 GOVERNOR SHAFT OPENING EXPANSION PLUG, 1/8" l 

45667 D SPEED CHANGE SHAFT SEAL I 

48221 0 GOVERNOR HOUSING BUSHING 1 

CAP SCREW, 7/16 X I"·" t40 f (I HEX· HEAD I 

LOCKWASHER, 1/16" I 

§ - NOT SUPPLIED SEPARATELY 



PART 
NUMBER 

§ - NOT SUPPLIED SEPARATELY 

- 242-

DE:TAILS OF ASSEMBLY 

DESCRIPTION 

GENUINE 

PARTS 



- 243-

DETA!lS 01"" ASSEMBLY ~PA 
PART NO. USED PER 

NUMBER DESCRIF"r!ON 
ASSEMBLY 

8970 DAXA INJECTION PUMP HOUSING WITH STUDS, COMPLETE 

§ 8970 DA PUMP HOUSING I 

8976 D PUMP HOUSING BUSHING I 

§ 43360 D CONTROL LEVER PLUG I 

45775 D GOVERNOR FORK SHAFT NEEDLE BEARING 2 
59604 D DISTRIBUTOR VALVE TAPPET 4 
59627 D PLUNGER BUSHING RETAINER STUD 4 
59636 D PLUNGER TAPPET BUSHING I 

§ 59695 D PUMP HOUSING PLUG, 1/4" DIAMETER 2 
59722 D CONTROL LEVER OIL SEAL I 

§ 61920 D PUMP HOUSING PLUG, 3/16" DIAMETER 2 
49353 H CONTROL RACK PLUG (SUPPLIED LOOSE) I 

8970 DAY PUMP HOUSING COMPLETE 

8970 DAXA INJECTION PUMP HOUSING, WITH STUDS, COMPLETE 1 
251 (6 D PUMP HOUSING BOTTOM PLATE SCREW GASKET 6 

§ 66109 D SCAV"ENG I NG VALVE AND BODY I 

§ 65027 D SCAVENGING VALVE BODY GAP I 

65028 0 SCAVENGING VALVE BODY CAP GASKET I 

65029 0 SCAVENGING VALVE BODY SEAL I 

65056 D PUMP HOUSING BorroM PLATE GAP SCREW 6 
59610 D DISTRIBUTOR BLOCK STUD 4 

8974 DXA PRIMARY PUMP HOUSING, COMPLETE 

§ 8974 0 PRIMARY PUMP HOUSING 1 ~ .... 

59609 D PR I MA RY PUMP BEARING CAGE DOWEL 2 

§ 59661 0 PRIMARY PUMP BY-PASS VAUVE 1 
§ 59662 0 PRIMARY PUMP BY-PASS VALVE SEAT 1 
§ 59728 0 PR I MA RY PUMP HOUSING PLUG 1 

59730 D PRIMARY PUMP BUSHING 2 
59737 0 PRIMARY PUMP PACKING 1 
59738 D PRIMARY PUMP PACKING GLAND I 

59739 D PRIMARY PUMP PACKING SPR I NG I 

§ 59745 0 PRIMARY PUMP BEARING CAGE 1 
59746 DB PRIMARY PUMP BEAR I NG CAGE GASI<ET 1 
59750 0 PR II~A RY PUMP PACKING RETAINER 1 

59751 0 PRIMARY PUMP IDLER GEAR SHAFT 1 
67918 0 PR I MA RY PUMP BY-PASS SPR I NG I 

9195 DAX CYLINDER HEAD WITH STUDS AND VALVE GUIDES 

8292 D EXHAUST VALVE SEAT INSERT 4 
§ 8293 0 VALVE GUIDE (8293 OR FOR SERVICE) 8 
§ 9195 DA CYLINDER HEAD 1 

50338 0 VALVE LEVER SHAFT BRACKET STUD 4 
§ 52777 DA CYLINDER HEAD STUD SLEEVE 4 

52778 0 MANIFOLD TO CYLINDER HEAD STUD 6 
52780 0 VALVE COVER STUD 3 

9195 DAY CYLINDER HEAD, 9195 DAX WITH VALVES AND SPRINGS 

9195 DAX CYLINDER HEAD WITH STUDS AND VALVE GUIDES 1 
~8055 D VALVE STEM RETAINER 8 
48056 DA VALVE SPRING SEAT 8 
~.8057 D VALVE SPRING SEAT KEY 16 
61506 0 INTAKE VAlVE 4 
61507 0 EXHAUST VALVE 4 
61808 0 VALVE SPRING 8 

§ - NOT SUPPLIED SEPARATELY 



GENUINE 
DETAilS OIF ASSEMBlV 

.. ~.~ 
PART 

DESCFtiPT;ON NO.~-~ 
NUMBER ASSEMBLY 

9~ II DX DISTRIBUTOR BODY, COMPLETE 

§ 9411 D DISTRIBUTOR BODY I 

47408 D DISTRIBUTOR BODY GASKET I 

47424 D DISTRIBUTOR CAP LOCATING PIN I 

49423 D DISTRIBUTOR BODY FELT SEAL 1 
49424 D DISTRIBUTOR BODY FELT RETAINER I 

51666 D DIS TR I BUTOR CAP SPRING 2 
51667 D DISTRIBUTOR CAP SPRING PIN 1 
55855 D D I STR I BUTOR CAP SPRING STOP PIN I 

§ 63977 D DISTRIBUTOR SHAFT I 

E4 216 OIL WELL FELT I 

E4 295 01 LER I 

9639 DX STEER I NG CLUTCH HANO LEVER, L.Ho 
§ 9639 D STEER I NG CLUTCH HAND LEVER, l.H. i 

42175 D STEER I NG CLUTCH HAND LEVER BUSHING 2 
59309 DX SHERI NG CLUTCH OrERAr I NO TURNBUCKLE En WITH LUBR!CATOR 1 
59310 D STEER I NG CLUTCH OPERATING TURNBUCKLE EYE PIN ! 

9640 DX STEERING CLUTCH HAND LEVER, R.H. 

§ 9640 D STEERING CLUTCH HAND LEVER, R.H. I 
421 75 D STEERING CLUTCH HAND LEVER BUSHING 2 

59309 DX STEERING CLUTCH OPERATING TURNBUCKLE EYE WITH LusH I CATOR I 

59310 D STEER I NG CLUTCH OPERATING TURNBUCKLE EYE PIN 1 
-

9411 DY DISTRIBUTOR, £OHPLETE V-9411 DX DISTRIBUTOR BODY, COMPLETE 

tl74 17 DX ROTOR PINION 1 
49~ 16 ox DISTRIBUTOR GEAR COVER, COMPLETE I 
49420 D DISTRIBUTOR GEAR, 24 TEETH I 

SLOTTED SCREW No. B-32 x 1/2" ROUND HEAD (CADMIUM PUTEO) 

LOCKWASHER, No.8 (CADMIUM PLATEO) 2 

19329 D SOCKET WRENCH SET AND CARRYING CASE, COMPLETE 

19289 D HEXAGON SOCKET WRENCH, 9/16" 1 
19291 0 HEXAGON SOCKET WRENCH, 5/8" I 

19292- D HEXAGON SOCKET WRENCH, 3/4" I 

19323 D SOCKET WRENCH H~NDLE (COMBINATION OFfSET AND "T"1 I 

19324 D HEXAGON SOCKET WRENCH, 7/8" I 

19325 D HEXAGON SOCKET WRENCH, 13/16" I 

19326 D HEXAGON SOCKET WRENCH, I" I 

19327 D HEXAGON SOCKET WRENCH, I-I/B" 1 
19328 D SOCKET WRENCH SET CARRYING CASE 1 

27159 DB HOOD SIDE DOOR LATCH, COMPL ETE 

8815 D HOOD FASTENER SPRING HOLDER I 

8816 D HOOD FASTENER TOGGLE I 

8B17 D HOOD FASTENER BRACKET I 

58099 DA HOOD FASTENER SPRING BOLT I 

64159 D HOOD FASTENER SPR I NG I 

58101 D HOOD FASTENER SPRING BOLT GUIDE 1-
58103 D HOOD FA~ rENER TOGGLE PIN ,;;:)-

G 9210 HOOD FASTENER SPR I NG HOLDER PIN I"". 

HEX. NUT, 5/16" N.C. I 

§ - NOT SUPPLIED SEPARATELY 



- 245- GENUINE 

<ID)PARIS DETAILS or ASSEMBLY 
. 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

35691 D FUEL BOWL, COMPLETE 

5051 DX FUEl BOWL WITH SPACER, 32604 D 1 
OR 

9'390 DX FUEL BOWL WITH SPACER 32604 D 1 
18377 D STRAINER SCREEN GASKET 1 
25948 D FLOAT LEVER PIVOT SCREW GASKET 1 
29902 OX STRAINER SCREEN RETAINER WITH SCREEN 1 
32576 OX FLOAT LEVER PIVOT SCREW 1 
32581 DXA NEEDLE VALVE AND CAGE WITH GASKET, 25948 D 1 
53079 D FLOAT AND LEVER, COMPLETE 1 

SLOTTED SCREW, No, 4-36 x 3/8" ROUND HEAD (CADMIUM PLATED) 1 

37152 0 NOZZLE VALVE AND SPR I MG, COMPLETE 

§ 371~~ DA NOZZLE VALVE 1 
§ 27145 DA NOZZLE VALVE GUIDE i 
§ 37146 0 NOZZLE SPRING I 
§ 37147 D NOZZLE VnvE NUT 2 

39800 D NOZZLE, COMPLETE 

39652 D NOZZLE BODY 1 
39653 D NOZZLE CAP 1 
39656 DX SET OF Two LINPACK WASHERS 2 

43248 D SET OF SIX CAM BLOCKS, COMPLETE 

§ 31 231 D CAM BLOCK 6 
'549'i'j D SCREW LOCK 6 

SCRn!, 1/4-20 x 1/2" N,C, FILLISTER HEAD 6 

46308 DBX GASOLI HE TANK, COMPLETE WITH FILLER CAP 

23995 DA GASOLINE TANK F ILLER CAP I 
§ 3178! D GASOLiNE TANK FILLER NECK I 

§ 39500 D GASOLINE TANK OUTLET FLANGE I 
§ ~6308 DB GASOLINE TANK 1 
§ ~6309 OA GASOLINE TANK BODY I 
§ ~6310 DA GASOL I ME TANK END MOUNTING 1 
§ 46311 D GASOLINE TANK END, PLAIN I 

~7~25 DY DISTRIBUTOR ROTOR, COMPLETE 

~7~25 DX DISTRIBUTOR ROTOR 1 
~7427 D DISTRIBUTOR ROTOR NUT I 

47428 D DISTRIBUTOR ARM I 

LOCKWASHER, No. 6 (CADMIUM PLATED) 1 

47431 DB BREAKER ARM, COMPLETE 

§ 21373 DBX-I BREAKER ARM AND PonH, COMPLETE 1 
§ 21375 DA BREAKER RUBBING BLOCK 1 
§ 21376 0 BREAKER SPRING RIVET 1 
§ 21377 DA BREAKER ARM BUSH I NG 1 
§ 47430 0 BREAKER ARM SPRING I 

'" 

§ - NOT SUPPLIED SEPARATELY 



GENUINE 
DETAILS OF ASSEMBLY mPARTS 

DESCRIPTI.ON 



GENUINE 
DETA!lS OF ASSEMBLY (ijDPARIS 

PART 
DESCRiPTiON NO. USED PIER 

NUMBER ASSEMBLy 

~8256 DAX GOVERNOR WEIGHTS WITH CARRIER, COMPLETE 

13085 D GOVERNOR GEAR AND GOVERNOR WEIGHT CARR I ER KEY I 

~5655 D GOVERNOR WEIGHT 2 

~5656 D Gov ERHOR WEIGHT PIN 2 

~8255 D GOVERNOR SHAFT I 

~8256 DA Gov ERNOR WEIGHT CARRIER I 

48671 D RADIATOR SHUTTER (HARDY MFG. CORPORATION), COI~PLETE 

47530 D BELL CRANK AND OPERATING LINK SPRING I 

56125 D SHUTTER AND OPERATING BAR, COMPLETE I 

56126 D FRAME AND BEARING BAR, COMPLETE I 

56127 D BEARING CARRIER, COMPLETE I 

56128 D SHUTTER UNIT, COMPLETE I 

SCREW, No. 10-32 x 3/8" ROUND HEAD. 5 
HEX NUT, No. 10-32 5 
LOCKWASHER, No. 10 5 

~88~8 0 HOOD SIDE DOOR ATTACHMENT 

51550 DX HOOD SIDE DOOR, l.H., COMPLETE I 

51551 ox HOOD SIDE DOOR, RoH., COMPLETE 1 

52272 0 CHOKE CONTROL Roo AND BUTTON (T -9) I 

5~860 D CHOKE CONTROL ROD AND BUTTON ( TD-9) I 

COTTER PIN? 1/16 X 1/2" 1 

49090 DXR ROTOR, COMPLETE 

213~2 D BREAKER CAM KEY I 

§ ~7~56 D MAGNET I 

§ ~7~57 0 ROTOR SHAFT I 

§ ~7521 D ROTOR 1 

57314 D MAGNET KEEPER I 

60094 D BREAKER CAM I 

E~ 212 ROTOR SH I N, MEDIUM 2 

E~A 305 ROTOR SHIM. LIGHT 2 

E4A 324 OIL FUNGER 2 

E4A 351 ROTOR SHAFT BALL BEARING INNER RACE 2 

E4A 353 ROTOR SHAF.T BALL SEARING RETA I NER AND BALLS 2 

E~A 372 ROTOR SHIM, HEAVY 2 

~167 T ROTOR SHAFT KEY (WOODRUFF No. 3-1/8 x 1/2") I 

~9091 DY MAGNETO MEMBER WITH PA~LS, COMPLETE 

47461 0 PAWL PIN WASHER 2 

~7462 D PAWL PIN SNAP RING 2 

49091 DX MAGNETO MEMBER I 

49092 D PAWL 2 

§ - NOT SUPPLIED SEPARATELY 



PART 
NUMBER 

§ - NOT SUPPLIED SEPARATELY 

- 248- GENUINE 
DETAILS OF ASSEMBLY 

DESCRIPTION 



- 249- GENUINE 
DETAILS OF' ASSEMBLY ~PARTS 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

51524 0 ORIVEN MEMBER, COMPLETE "" 

50413 0 TUBULAR RIVET 24 
§ 504180 OIL DEFLECTOR 1 
§ 50421 0 RI VET 12 
§ 50422 D CLUTCH PLATE 1 
§ 50435 0 SPLINED CENTER 1 

55233 ox CLUTCH FACING (2 FACINGS) 1 

51550 ox HOOD SlOE OOOR, L.H., COMPLETE 

27159 DB HOOD SIDE OOOR LATCH 2 
§ 48846 0 HOOD SIDE OOOR REINFORCING STR I P 1 
§ 48847 D HOOD SIDE DOOR STIFFENER 2 
§ 50916 0 HOOD OOOR FASTENER CLIP 2 
§ 51550 0 HOOD SIDE OOOR, L.H. 1 

RIVET, 3/16 X 5/8" ROUND HEAD 6 

51551 ox HOOD SIDE OOOR, R.H., COMPLETE 

(SAME AS 51550 ox, EXCEPT --) 

§ 51551 0 HOOD SIDE DOOR, R.H. (INSTEAD OF 515500) 1 

51732 0 LOCKING SHAFT AND LEVER, COMPLETE 

§ 31270 D LOCKING SHAFT LEVER EXTENSION PIN 1 
§ 31271 0 LOCKING SHAFT LEVER PIN 1 
§511900 LOCKING SHAFT LEVER EXTENSION 1 
§ 51734 0 LOCKING SHAFT 1 
§ 52158 0 LOCKING SHAFT LEVER 1 

52130 ox CONNECTING ROD, COMPLETE 

47496 OB CONNECTING .ROD BOLT LOCK 4 
§ 47640 0 PISTON PIN BUSHfKG 1 
§ 521300 CONNECT I NG ROD 1 
§ 52131 0 CONNECTING ROD CAP 1 

63116 0 CONNECTING ROD BOLT WASHER 4 
63123 0 CONNECTING ROD BOLT 4 

§ - NOT SUPPLIED SEPARATELY 



- 250- GENUINE 

~ DETAILS OF ASSEMBLY 

"~~ PART 
NUMBER DESCRIPTION 

52242 DB STEERING CLUTCH, COMPLETE 

6470 D STEERING CLUTCH HUB PLATE I 
8236 D STEERING CLUTCH PRESSURE SPRING RETAINER I 
8237 DA STEERING CLUTCH PRESSURE PLATE I 
8238 DA STEER I NG CLUTCH HUB I 

46825 DA STEERING CLUTCH fRICTION DISC , II 
46826 D STEERING CLUTCH DRIVING DISC 10 
54610 DA STEERING CLUTCH PRESSURE SPRING I 
54969 D STEER i"NG CLUTCH PRESSURE PLATE DOWEL BOLT 3 

CAP SCREW 7/16 X I" N.C. HEX HEAD 6 
LOCKWASHER, 7/16" 9 

52515 DA IGNITION CUT OUT SWITCH CONTACT AND TERMINAL PLATE, COMPLETE. 

§ 52512 D IGNITION CUT OUT SWITCH CONTACT I 
§ 52513 D IGNITION CUT OUT SWITCH TERMINAL PLATE I 
§ 572lj2 D IGNITION CUT OUT SWITCH INSULATION PLATE CENTER I 

RIVET, No. 12 x 3/16" ROUND HEAD 2 

52613 D INJECTION NOZZLE, COMPLETE 

32lj93 D NOZZLE BLEEDER VALVE , 
37148 D NOZZLE VALVE GASKET 3 
37150 D NOZZLE VALVE SPACER I 

37152 D NOZZLE VA~VE AND SPRING I 
42766 D NOZZLE BODY I 
lj3192 DA NOZZLE INJECTOR PLATE I 

52612 D NOZZLE f I TT I NG 

I(r 

52750 DAX CONNECTING ROD, COMPLETE ~ 

47507 DA C·ONNECT I NG ROD BOLT LOCK 2 
§ lj7640 D PISTON PIN BUSHING - I 
§ 52750 DA CONNECTING ROD I 
§ 52751 DA CONNECTING ROD CAP I 

63121 D CONNECTING ROD BOLT 2 
63122 D CONNECTING ROD BOLT WASHER 2 

52773 DB 01 L f I L TER, COMPLETE 

8113 DAX OIL fiLTER BASE WI TH 1/4" SQUARE HEAD AND 3/8" COUNTERSUNK HEAD PIPE PLUGS I 

13839 D 01 L fiLTER CASE RETA I,NI NG 6AR GA·SKET I 

13841 D 01 L f I L TER CASE GASKET I 

13842 D OIL filTER CASE 1 
28781 D OIL PRESSURE REGULATING VALVE NUT· GASKET I 

45285 DA OIL PRESSURE REGULATING VALVE I 

45286 D 01 L PRESSURE REGULATING VALVE SPRING I 

46606 DX OIL fiLTER CASE RETAINER BAR WITH NUT AND PIN, G 6579-1/3 I 

51204 D 01 L fiLTER BASE GASKET I 

51205 D OIL PRESSURE REGULATING VALVE NUT I 

63884 D 01 L f1LTER ELEMENT (UMBRELLA TYPE) I 

CAPSCREW, 7/16 X 2-1/2" N.C. HEX HEAD 2 

53079 D fLOAT AND LEVER, COMPLETE 

32572 DAX CORK fLOAT, WITH fERRULE I 

32574 D fLOAT REINFORCING PLATE I 

32575 D fLOAT LEVER I 

32577 D fLOAT LEVER :SPIn NG, LOWER LEAF 

1$= 
32578 D fLOAT LEVER ~PRIN~, UPPER LEAF 

SLOTTED SCREW, NO. 4 - 36 X 7/16" ROUND HEAD (CADMIUM PLATED) 

§ - NOT SUPPLIED SEPARATELY 



- 251- GENUINE 
DETAilS OF ASSEMBlV 4jDPA 

PART 
OE~CRIPTiON 

NO. USED PIER 
NUMBER ASSEM8LY 

53365 DA TRACK ROLLERS, COMPLETE (SINGLE FLANGE) 

53358 DA TRACK ROLLER OIL ~EAL 2 
53362 D TRACK ROLLER RETAINER 2 
53363 DX TRACK ROLLER, WITH BUSHINGS (SINGLE FLANGE) I 

53369 DAX TRACK ROLLER THRUST WASHER (SET OF Two) I 

53370 DA TRACI< ROLLER SHAFT (INNER AND OUTER HALVES) 1 
60573 DA TRACK ROLLER RETAINER SNAP RING 2 

53366 DA TRACK ROLLER, COMPLETE (DOUBLE FUNGE) 

53358 DA TRACK ROLLER OIL SEAL 2 

53362 D TRACK ROLLER RETAINER 2 
53364 DX TRACK ROLLER WITH BUSHINGS (DOUBLE FLANGE) I 

53369 DAX TRACK ROLLER THRUST WASI~ER (SET Of Two) 1 
53370 DA TRACI< ROLLER SHAFT (INNER AND OUTER HAL YES) I 

60573 DA TRACK ROLLER RETAINER SNAP RING 2 

53520 DA STEERING BRAKE BAND, COMPLETE 

~7958 DXA STEERING BRAKE BAI'!C, CENTER WITH LIi'lING AND RIVETS I 

47959 DAA STEER I NG BRAKE BAND, REAR, COMPLETE I 

47962 D STEERING BRAKE BAND JOINT PIN 2 

53489 DXA STEERING BRAK~ BAND, FRONT, COMPLETE I 
COTTER PIN, 3/32 x 3/4n 2 

53842 D AIR VALVE CONTROL, COMPLETE 

24703 D AIR VALVE CONTROL SHAfT PACKING 1 
32896 D AIR VALVE CONTROL SHAFT GLAI~D I 

47403 D AIR VALVE CONTROL SHAFT CROSS PIN I 

50814 D AIR VALVE CONTROL SHAfT RETA I NIiR I 

53843 D AIR VALVE CONTROL SHAFT I 

53896 D EQUALIZER SPRING, COMPLETE 

47607 D 
--

EQUAll ZER SPR I NG LEAF, No. 1 I 

47608 D ("QUAL I ZER SPRING LEAf, No. 3 I 

47609 D EQUALIZER SPR I NG LEAF, No, 4 I 

47610 D EQUAL I ZER SPRING LEAf, No. 5 I 

54028 D EQUALIZER SPRING LEAF, No. 2 I 

54029 D EQUALIZER SPRING LEAF, No. 6 I 

55311 DX [QUAL IZER SPRING CENTER BOLT WITH NUT 1 

53897 D EQUALIZER SPRING, COMPLETE 

~7602 D EQUALIZER SPRING LEAF, No. I 1 
~7603 D EQUALIZER SPRING LEAF, No, 3 I 

4760~ D EQUALIZER SPRING LEAF, No. ~ I 

~7605 D EQUALIZER SPRING LEAF, No. 5 I 

5~026 D EQUALIZER SPRING LEAf, No. 2 I 

5~027 D EQUALIZER SPRING LEAF, No. 6 1 
55311 DX EQUALIZER SPRING CENTER BOLT WITH NUT 1 

§ - NOT SUPPLIEQ SEPARATELY 



- 252- GENUINE 
DETAilS OF ASSEMBLY 4]DPA 

PART 
NUMBER DESCRIPT10N 

53940 D RADIATOR SHUTTER ATTACHMENT 

42911 DB HEAT INDICATOR 1 

47309 D RADIATOR SHUTTER OPERATING ROD I 

47310 DX RADIATOR SHUTTER BELL CRANK SUPPORT WITH PIVOT PIN AND WELDING NUTS I 

48671 D RADIATOR SHUTTER 1 

50417 D HOT INDICATOR CLAMP I 

50760 D RADIATOR SHUTTER CONTROL CRANK BRACKET. COMPLETE I 

50763 DA RADIATOR SHUTTER CONTROL CRANK SPACER I 

50765 DX RADIATOR SHUTTER CONTROL ROD FRONT WITH COUPLING I 

50767 D RADIATOR SHUTTER CONTROL CRANK COLLAR PIN 1 

51510 D HEAT INDICATOR REDUCING BUSHING I 

5174 5 D RADIATOR SHUTTER BELL CRANK I 

52445 D RADIATOR SHUTTER CONTROL CRANK WITH HANDLE I 

530 31 D HEAD INDICATOR CLAMP STUD WASHER 2 

53939 D RA 0 I ATOR SHUTTER CONTROL ROD, REAR 1 

DRAWING, ZG~2723. RADIATOR SHUTTER CONTROL ROD OPERATING TRANSFER 1 

CAP SCREW, 5/16 x 5/8" N.C. 8 

CARRIAGE BOLT, 1/4 X 3/4" N.C. 2 

HEX. NUT, 1/4" N.C. 2 

HEX. NUT. No. 12-24 N.C. 2 

HEX. NUT, 3/8" N.C. I 

COTTER PIN, 3/32 X 3/4" 2 

COTTER PIN, 1/8 X 3/4" 2 

LOCKWASHER, 1/4" 2 

LOCI<WASHER, 5/16" 8 
________________ ~------~S~T~EE~L~W~A~S~H~E-R~.--I~I/~3~2-"-I-.D-.~x~3~/4_'_i_0~._D~._X __ N_O_. __ 1_6_G_A~U_G_E __________________________ ~ _______ !_l~! .. ~ 

53966 DAX POWER SHAFT, COl4PLETE 

§ 21249 D POWER SHAFT GROOV PIN I 

49548 D PO~IER ·SHA FT COUPL I HG 1 

53966 DA POWER SHAFT I 

STEEL RIVET, 5/16 X 2-5/8" ROUND HEAD I -

54024 DC DASH AND COWL, COMPLETE 

§ 51950 D STARTER ROD HOLDER BRACKET I 

§ 53763 DB DASH I 
§ 53765 DA DASH COWL I 

55754 D DASH SPACER 2 

§ 582 51 D DASH COUNTERSINK BLOCK 2 

WELDING NUT, 3/8" N.C. 4 

54025 DC DASH AND COWL, COMPLETE 

45248 D DASH SPACER 2 

§ 51950 D STARTER ROD HOLDER BRACKET I I 

§ 52411 D COMPRESSION RELEASE LEVER PIVOT BRACKET I I 

§ 53764 DB DASH :~ § 53765 DA DASH COliL 

~ 58251 D DASH COUNTERSINK BLOCK 2 

WELDING NUT, 3/8" N.C. 4 
§ NOT SUPPLIED SEPARATELY. 

_iII!III!!!!!Rm!lilllllllr!ilJ'RJRl!I'llI __ ~C __ I/lI"''''~1'Il JiR.W d&WJLi~~" _____________ _ 



- 253- GENUINE 
DETAilS or ASSEMBLY (jJDPARTS 

PART 
DESCRIPTION NO. USED PER 

NUhlBER ASSEMBLY 

54035 DY MAGNETO MEMBER WITH PAI<LS, COMPLETE 

47461 0 PAWL PIN WASHER 2 
47462 0 PAWL PIN SNAP RING 2 
54033 0 PAWL 2 
54034 0 PAWL SPRING 2 
54035 ox MAGNETO MEMBER 1 

54035 OZ ROTATING UNIT, COMPLETE 

47294 0 COUPLING FELT RETAINER 1 
47464 0 SPRING LUBRICATING WICK 1 
47465 0 SPRING END BUTTON 2 
47822 0 MAGNETO COUPLING SPRING 1 
49093 ox DRIVE HEMBER I 

54035 OY MAGNETO MEMBER WITH PAWLS, COMPL ET E I I 

54087 D HIGH SEAT ATTACHMENT 

51915 D TOOL Box 

52201 ox SEAT SUPPORT, REAR WITH GUIDE 1 
52390 0 SEAT CUSHION SIDE, COMPLETE 2 
54095 OXA SEAT SIDE SHEET, l.H. WITH SUPPORT ANGLE BRACKET 1 
54096 OXA SEAT SIDE SHEET, R.H. WITH SUPPORT ANGLE BRACKET 1 
54097 OAX SEAr SUPPORT, FRONT, COMPLETE WI TM GUI DE 1 
54098 OA TOOL Box SUPPORT 2 
54099 ox FOOT REST, L.H. WITH GRO~IM[T I 

54100 ox FOOT REST, R.H. WITH GROMMET i 

56069 DX FUEL TANK SUPPORT BRACKET , l.H. WI TN GUSSETS I 

56070 DX FUEL TANK SUPPORT BRACKET, R.H. WI TH GUSSETS I 

61248 D FUEl TUBE I 

CAP Sc REW, 3/8 )( 5/8" N.C. HEX. HEAD 5 
CAP SCREW, 3/8 x 3/4" N.C. HEX. HEAD 4 
CH SCREW, 3/8 x 3/4" N.r. HEX. HEAD 4 
CAP SCREW, 3/8 X 7/8" N.r. HEX. HEAD 4 
CAP SCREW, 3/8 X 1_1/4" N.C. HEX. HEAD I 

CAP SCREW, 1/2 x I" N.C. HEX. HEAD 6 
HEX. NUT, 3/8" N.C. (WELDING GROMMET) 2 

HEX. NUT, 3/8" N.F. 8 
LOCKWASHER, 3/8" I 14 
lOCKWASHER, 1/2" 6 
CARRIAGE BOLT, 5/16 x 5/8" N.C. 4 
HEX NUT, 5/16" N.C. I 4 
LOCKWASHER, 5/16" 4 

54300 DBX PUMP HOUSING, COMPLETE I 
40211 0 LUBRICATING INSTRUCTION PLATE 1 
40244 D FUEL SUPPLY PUMP STUD 3 
40329 OA NAME PLATE DRIVE RIVET 2 

54299 0 CONTROL ROD BUSHING 2 
§ 54300 DB PUMP HOUSING I 

57506 0 LUBRICATING 01 L GAUGE ROD BUSHING I 

57507 D LUBRICATING 01 L DRAIN PLUG 1 
57508 D LUBRICATING OIL DRAIN PLUG GASKET I 1 

PIPE PLUG, 1/8" 2 

§ NOT SUPPLIED SEPARATELY 



- 254- GENUINE 
" 

. 
DETAILS OF ASSEMBLY G1DPARTS 

.; "'-PART DESCRIPTION 'I ' .. 
NUMBER 

54308 DX INSPECTION COVER OIL FILLER CAP, COMPLETE 

§ 54308 D OIL HOLE COVER , 
§ 54309 D OIL FILTER SHELL 

-,-

§ 543'0 D OIL FILLER SNAP RING , 
§ 54311 D 01 Lfl LLER PLATE I 
§ 543'2 D -O-IL FILLER FILTERING ELEMENT , 
§ 56575 D OIL FILTER CUP , 

54345 DA TAPPET, COMPLETE 

54346 D TAPPET SCREW , 
54347 D TAPPET SCREW LOCK NUT , 

§ 54348 DBX TAPPET SHELL 
-, 

54349 D -TAPPET PI N , 
54350 D TAPPET ROLLER BUSHING, -, 
5435' D TAPPET ROLLER , 

54372 DB OVERFLOW VALVE, COMPLETE 

40399 DA VALVE PROPER It 
40401 D ~LVE -S-;';-ING , 
54373 DB VALVE BODY , 
54374 D VAL VE SCREW -, 

54388 D SLEEVE WITH BEARINGS, COMPLETE 

54389 D SUEVE, COMPLETE I 

54393 D S~EVE BEA RING 2 
54394 [) SL E EVE THRUST BEA RING 2 
54395 D SLEEVE SL'I 01 NG RI NG 

-, 
54396 D S;:-EEVE NUT , 
54397 D SLEEVE WASHER 

, 

54389 D ~EVE, CO;:;-PLETE 

§ 54390 D SLEEVE 1 
§ 54391 D SLEEVE THRUST WASHER, SMALL 

, 
§ 54392 D SLEEVE THRUST WASHER, LARGE '-= 

§ NOT SUPPLIED SEPARATELY ~ 



- 255-

DETAILS OF ASSEM8LV 

PART 
NUMBER I DESCR1PT'10N 

54400 D I GOVERNOR WEIGHT AND SHAFT, COMPLETE 

54378 0 DRIVEN GEAR SECURING NUT 

54379 0 DRIVEN GEAR SECURING NUT LOCKWASHER 

54404 0 GOVERNOR SHAFT AND SPIDER WITH WEIGHTS COMPLETE 

54406 0 BEARING PLATE 

54407 0 BALL BEARING, INNER 

544 17 0 BEARING BRIDGE 

54418 0 DRIVEN GEAR 

SCREW, ~O. 8 - 32 x 7/16" FLAT HEAD 

54404 0 GOVERNOR SHAFT AND SPIDER WITH WEIGHTS, COMPLETE 

54398 ox GOVERNOR WEIGHT WITH PIN, 54401 0 AND 3 BEARINGS, 54399 0 

54402 DX GOVERNOR SHAFT AND SPIDER 

54405 0 GOVERNOR WEIGHT NEEDLE BEARING PIN, LONG 

54408 DA DRIVE GEAR, COMPLETE 

54409 DA DRIVE GEAR HUB 

544 10 DA DRIVE GEAR 

54411 0 ADJUSTING SPACER AS REQUIRED FOR PROPER ASSEMBLY 

54412 D ADJUSTING SPACER AS REQUI RED FOR PROPER ASSEMBLY 

544 13 0 ADJUSTING SPACER AS REQU I RED FOR PROPER ASSEMBLY 

54414 DA GOVERNOR DRIVE SPRING DISC 

54415 0 GEAR ADJUSTING NUT LOCKWASHER 

54416 D GEAR ADJUSTING NUT 

54427 D STOP PLATE BRIDGE, COMPLETE 

54424 OX STOP PUTE WITH PIN AND SCREW 

54428 0 STOP PLATE BRIDGE 

54428 DA STOP PLATE SCREW WASHER 

I 
§ NOT SUPPLIED SEPARATELY 

GENUINE 

PARIS 
NO USED PER 

ASSEMBLY 

1 
1 
1 
1 
1 
1 
I 

3 

I 

2 
1 
2 

I 

1 
1 
1 
1 
1 
1 
I 

I 

1 
3 

I 



- 256,- GENUINE . 
DETAILS OF ASSEMBLY ~PARTS 

PART 
NUMBER DESCRIPTION 

5fIll31 D 1 \lUVlHNUR END ~ER COMPt~~E 

§ 54432 DA \lUVlHNUH END COVER 1 

'14414 D "ul<H",u~TlNG SIiAf~ OIL SEAL 1 

54435 D GOVERNOR OPERATING SHAfT BUSHING 1 

54441 D CLOSING!'LUG (FOR GV •• H'"-,, OPERATING SI-I~T HOLE II'I_~VER) 1 

PIPE PLUG 1/4" 1 

-

54442 D FULCRUM YOK~ COMPLETE 1 

§ 54443 D FULCRUM YOKE 1 

§ 54444 D GOVERNOR CONTROL ROD LINK 1 

§ 54445 D GOVERNOR· FULCRUM YOKE _ SHAi.T 1 

§ 54446 D GOVERNOR CO.NTROL ROD LI NK PIN 1 

-§ 54448 D ~OVER~R.£ULCRUM YO~R 1 

§ 54449 D GOVERNOR FULCRUM YOKE LEVER PLATE 1 

SLOTTED SCREW No 6-32 x 5/16" N.C. OVAL HEAD J()-

54620 DA 101 L F I L TER. COMPLETE 

8113 DAX OIL FILTER BASE WITH 1/4" SQUARE HEAD AND 3/8"cou~HEAD PIPE PLUGS 1 

13839 D OIL F I~T!H CASE Rn~_r.!:IING BAR GASKET 1 

13841 D OIL F I L TER CASE GASKET 1 

13842 D OIL FILTER CASE 1 

28781 D 01 L PRESSURE REGULAT ~ VALVE NUT GASKET 1 

45285 DA OIL PRESSURE REGULATING VALVE 1 

46606 DX OIL FILTER CASE RETAI~-BAR WITH NUT AND PIN, G 6519-1/3 1 

51204 D OIL F I L TER BASE GASKET 1 

5 ~()5_ D OIL PRESSURE REGULATING VALVE NUT 1 

62672 D OIL PRESSURE REGULAT '.I'IG VAL VE SPR I NG 1 

63884 D OIL FILTER ELEMENT (UMBRELLA TypE) 1 

CAPSC~ 7/16 X 2-1/2" N~C., HEX HEAD 2 

-= 
§ NOT SUPPLI ED SEPARATEL Y 



- 257 - _ GENUINE 
DE'TAU.S 01" ASSEMBLY ~PAR'S 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

54688 D LUBRICATING OIL PUMP, COMPLETE 

8088 DX LUBRICATING OIL PUMP BODY WITH I DLER SHAFT 1 

8089 DAX LUBRICATING 01 L PUMP AUXILIARY GEAR HOUSING \11TH DO;IEl 46053 D AND TUBE, 46157 D I 

8210 D LUBRICATING Oil PUMP COVER 1 
13021 D lUBRICATI-NG 01 L PUMP DRIVE KEY 2 

46595 DA LUBRICATING 01 L PUMP DRIVE PINION I 

51038 DX LUBRICATING 01 L PUMP SHAFT IIITH PINS, 32316 D AND 32319 D I 
51040 DA LUBRICATING Oil PUMP BODY GEA R I 

51041 DA LUBR I CAT I NG Oil PUMP IDLER GEAR I 
51044 D LUBRICATING Oil PUMP AUXILIARY GEAR HOUSING GASKET I 

51044 D LUBRICATING 01 L PUMP COVER GASKET 1 

51046 D lUBRI CA"; I NG OIL PUMP Aux I LI A RY BODY GEAR I 

51047 D LUBRICATING Oil PUMP AUXI L I ARY IDLER GEAR I 
56108 D LUBR I CAT I NG 01 L PUMP SCREEN (FlOTO) I 

CAP SCREW, 3/8 X 2" N.C. HEX. HEAD 4 
LOCKWASHER, 3/8" 4 
COTTER- PIN, 1/8 X 1-1/4" I 

55228 DD CLUTCH, COMPLETE LESS DRIVEN MEMBER 

31238 D ADJUSTING RING PLATE I 

43207 D CONNECTING LINK 3 
43211 D LINK PIN, LONG 3 

50430 D RETURN SPR I NG PIN 3 

50431 D RETURN SPRING 3 

50433 D BACK PLATE I 

5152 1 D PRESSURE PLATE WITH SET OF CAM BLOCKS AND SCREW LOCKS I 

55230 DB SLEEVE WITH BEARING, COMPLETE I 

55231 DXA CAMSHAFT , COI~PL ET E 1 

55371 DAX ADJUSTING RING WITH LOCK SCREWS AND NUTS I 

N 32202 l-I NK PIN, SHORT , 3 
STEEL WASHER, 3/&'I.D. X 7/8" O.D. x No. 16 GAUGE 6 
SPR I NG COTTER, 1/16 X 1/2" 3 ----

55230 DB SLEEVE AND BEARING, COMPLETE 

29780 D SNAP RING I 

31240 D BALL BEARING I 

31242 DA BEARING PLATE I 

55229 DAXA SLEEVE WITH BUSHING 1 

55232 DA BEAR I NG CARR I ER I 

CAP SCREW, 5/16 X 5/8" N.C. HEX. HEAD 4 
LOCKWASHER, 5/16" 4 

I 
55231 DXA CAMSHAfT, COMPLETE 

§ 37947 DA RETAINER PLATE 6 
§ 38960 D ROLLER (LARGE) 6 

§ 38961 D ROLLER (SMALL) 12 

§ 54963 D FEl T PLUG 6 

§ 55231 D CAMSHAFT 3 
Q 3627 CAMSHAFT LUBRICATOR 3 

I 
I 

§ NOT SUPPLIED SEPARATELY 



PART 
NUMBER 

DETAILS OF' ASSEMBLY 

DESCRIPTION 

GENUINE 

PARTS 



- 259-

DETAilS OF ASSEMBLY 

PART 
OEseR I PTiON NO. USED PER 

NUMBER ASSEMBLY 

56623 DB CYLINDER SLEEVE WITH PI STON, COMPLETE 

§ 8D80 DAR PISTON I 
§ 8429 DAR Cnl NDER SLEEVE I 
§ 47643 OA PISTON PIN (STANDARD) (52608 OA FOR SERVICE) I 

47953 0 PISTON RING, 1/4- (OIL REGULATING) 2 

50954 D PISTON RING, 1/8" (COMPRESSION, Top) I 

50955 0 PISTON R I HG, 3/16" (COMPRESSION, LOWER) 1 

50956 0 PISTON RING, 5/32" (COMPRESSION, I NTERMED I ATE) I 

31194 H PI STON PIN RETAINER RING 2 

----

57041 0 FAN AND WATER PUMP, COMPLETE 
-

2370 OAX FAN AND WATER PUMP PULLEY FLANGE WITH SET SCREW AND NUT 1 

6518 DAX WATER PU~lP IMPELLER WITH SHAFT AND THRUST WASHER I I 

8023 DX FAN AND GENERATOR PULLEY HUB WITH 01 L SEAL, 20290 D I 

20293 0 WATER PUMP BEARING LOCK SLEEVE . 1 

20296 0 WATER PUMP PACKING GLAND 1 

20299 0 WATER PUMP BEARING CLAMP NUT 1 

20300 0 WATER PUMP FELT WASHER I 

20301 0 WATER PUMP DRIVING STUD 2 

20306 OX WATER PUMP BEARING RETAINER WI TH 01 L SEAL, 20289 0 I 

20 585 D WATER PUMP DRIVER I I 

20586 D WATER PUMP DRIVER PIN I 

21259 0 FAN I 

21839 D WATER PUMP BEARING RETAINER GASKET I 

45993 0 WATER PUI'P BEARING SPACER I 

§ 27644 0 WATER PUMP SHAfT PACKING (50790 D FOR SERVICE) 2 

68315 D WATER PUMP BOD v , III TH SLEEVE, 45982 OX 1 

G 3792 WATER PUMP DRIVER SPRING 2 

o 3615 WATER PUMP BEARING LUBRICATOR 1 

oA 3628 WATER PUMP SHAfT LUBRICATOR WITH CAP, 0'36')9 I 

ST 205A WATER PUMP BEARI NG (I.H.C.) 2 

CAP SCREW, 5/16 X I" N.C. HEX. HEAD I 2 

LOCKWASHER, 5/16" 4 

57169 D STOP PLATE BRIDGE, COMPLETE 

54428 D STOP PUTE BRIDGE 1 

55428 OA STOP PLATE SCREW WASHER 3 

57167 0 STOP PLATE WITH PIN AND SCREW " 
I 

HEX. JAM NUT, 1/4" N.F. 2 

I 
57235 0 TRACK FRAME DIAGONAL BRACE BEARING SET, UPPER ANO LOWER, COMPLETE 

§ 8750 D TRACK FRAME DIAGONAL BRACE BEARING, UPPER I 

§ 8751 0 TRACK FRAME DIAGONAL BRACE BEARING, LOWER 1 

18942 0 TRACK FRAME o I AGONAL BRACE BEARING BOLT LOCKWASHER I 2 

53656 0 BRACE BEARING FELT 2 . 
TRACK FRAME D I AGONAL 

57198 0 TRACK FRAME DIAGONAL BRACE BEARING BUSHING 4 

CAP SCREW, 7/16 X 3" N.F. HEX. HEAD 2 

HEX. NUT, 7/16" N.F. 2 

§ NOT SUPPLIED SEPARATELY 



PART 
NUMBER 

SUPPLIED SEPARATELY 

-260 -

DETAILS OF ASSEMBLY 

DESCRIPTION 

GENUINE 

PARTS 



- 261- GENUINE 
DETAilS OF ASSEMBLY 

PART 
DESCRIPTION NO. USED- PER 

NUMBER ASSEMBLY 

57977 D FUEL BOWL, COMPLETE 

§ 6514 DA FUEL BO\,L I 

§ 27445 DB DRIP HOLE FILLER 1 

§ 32611 0 PASSAGE PLUG 1 

35606 054 MA I N A I R BL EE D 1 
45148 D DUST SEAL RETAINER I 

45149 D BUTTERfl y DUST SEAL I 

46185 D GRDDV PIN 1/8 X 1/2" (TYPE No. I) I 

§ 57957 D DRIP HOLE PLUG f 

60330 D FUEL ADJUST I NG SCREW SEAT I 

58298 D HEAVY DUTY TRACK ROLLER SHIELD ATTACHMENT 

58294 DAX HEAVY DUTY TRACK ROLLER SHIELD, OUTER, l.H. WITH STIFFENER I 

58295 DAX HEAVY DuTY TRACI< ROLLER SH I £lD, OUTER, R.H. WIIH STIFFENER I 

58296 DAX HEAVY DUTY TRACK ROLLER SHIELD, INNER, L.H. WITH STifFENER I 

58297 DAX HEAVY DUTY TRACK ROLLER SH I ELD, INNER, R.H. \41 TH STIFFENER I 

58318 DA DASH AND COWL, COMPLETE 

§ 51950 D SHRTER Roo HOLDER BRACI<ET 1 
§ 53765 DA DASH COWL 1 

55754 D DASH SPACER 2 
§ 58251 D DASH COUNTERS I NK BLOCK 2 
§ 58315 DA DASH I 

WELDING NUT, 3/8" N.C. 

I 
4 

58359 DMX STARTING CRANK, COMPLETE I 

§ 4709 D STARTING CRANK SLEEVE 1 

6935 D STARTING CRANK RATCHET 2 

§ 41417 D STARTING CRANK BUSHING I 

§ 58359 DM STARTI NG CRANI< I 

G 3754 STARTING eRA NK RATCHET PIN I 

585540D GASOLINE BURNING ATTACHMENT 

8320 DBY CYLINDER HEAD 8320 DBX WITH VALVES AND SPRINGS, COMPLETE I 

8321 DAX EXHAUST AND INTAKE MANIFOLD, COMPLETE 1 
29900 DX FUEL PUMP INLET ELBOW WITH NUT, 29899 D (I N FUEL PUMP) 1 
31281 D Oil PAN SIDE DRAIN COVER SCREW LOCK 1 
31336 D CARBURETOR GASKET I 

45986 D WATER OUTLET ELBOW GASKET I 

52755 DA MANIFOLD GASKET 2 
52793 DA VALVE COVER GASKET 1 
52795 DD CYLINDER HEAD GASKET 1 
52806 DX OIL PAN SIDE DRAIN COVER I 

52808 D OIL PAN SIDE DRAIN COVER GASKET I 

528 15 D CARBURETOR, COMPLETE 1 
53953 D FUEL TANK SHUT-OFF VALVE 1 
58095 DA EXHAUST PIPE 1 
58318 DA DASH AND COWL, COMPLETE I 

58322 OX HOOD SHEET, COMPLETE I 

HEX. NUT, 3/8" N.C, FOR OIL PAN SIDE DRAIN COVER NUT LOCK 2 
BLUEPRI NT, ZG 2623#2, PISTON, CYLINDER HEAD AND RATI,O CHART 1 
BLUEPRINT, 9195 DAX, CYLINDER HEAD, COMPLETE 1 

58840 DX DRAIN COCK, COMPLETE 

58837 0 DRAIN COCK LOCK NUT I 

64536 D DRAIN COCK STEM I 

64932 D DRAIN COCK BoDY 1 

§ NOT SUPPLIED SEPARATELY 



-'-50862 D" CARBURETOR bRA I Ii TueE Cci;'lNECTOR 

.', 
59221 D, FUEL BoWL, COMPLETE 

·FUEL BOWL 

DR.IP HOLE FILLER 

PASSAGE PLUG : .. i ,: '-" 

45i48 D- DUST SEAL RETA I NER 'C --, ".". :"--

BUTTERFLY DUST SEAL: .. :' -,'-' ... .. ", 

. 46185 0 GROOVPIN~ Il8x 1/2, (TYPEi.No; I) .:·.i . ."---.-

.- . '-'57957 b" DRIP HOLE PLUG 

fUEL ADJUST I NG- 'SCREW SEAT 

, :~ 

.. :-: .... ~ . .:: 

59320 D. STEER I NG CL\iTCH .CO·NTROL FIELD CHANGE 1 MPROVEMENT PACKAGE ' ...• ,:' '.",:, ',,?1·"';;-:.: 

STEER I NG CLUTCH" HAND LEVER, L.H., COMPLETE 

8945 DX STEERING CLUTCH H'AND LEVER, R.H., COMPLETE 

'14186 DA STEER I NG CLUT'CH HAND' LEVER LUBR I CATOR 

14186 DA -;', ':.,' 

59311 0 '.: . '~ " 

59312 D STEERING,CLUTCH'OPERATING TURNBUCKLE SOCKE'!", LH. --.- .. 

::. '593!3 0 

STEERING CLUTCH RELE~SE LEVER :,,:::,," 

.- .. ,.,;" . --

......... _.- .. - --_. ,"-

''- .' .. ' :-:, 

LOCKWASHER, '1/2" 

-:.- "~ . 

595{ID PUSH ROD CHAMBER S I DE PLATE •. COMPLETE 

.'. -'·89590 BREATHER' :BODY 

59480 .D BREATHER I'lAFFLE 

,.59481:'0 BR£ATHER'Booy GASKET 

594840 BREATHER PIPE .FLANGE 

...... 594:139: P .: ' ..... B'REAT HERP.I PE .. ,,-: .. ;. ,- --

..-.,,'''''; ;'.'i< 

--. : _LOCKWAl;HE!li5/16 1f 

... ::' 
_.:' •..... :_., ,'-'. 

.' 

NOT. SUPPt.'I,ED _SEPA:RAT.EL·v 

NO. USED PER 
ASSEMBLY 

1"'.--.,'" 

;A· 

0'1_ 

.1' 

-' :'-:2 

: ". '" .,-",'·C.-; .. 

2 

2 



- 263- GENUINE 
DETAILS OF ASSEMBLY G1DPARTS 

o ~i 
PART 

DESCRIPTION NO. USED PER 
NUMBER ASSEMBLY 

5965J DA FUEL RETURN PIPE, COMPLETE 

§ 59654 DA FUEL RETURN PIPE I 
§ 59655 0 FUEL RETURN FITTING, SMALL I 
§ 59656 D FUEL RETURN F I TT I NG LARGE I 

59657 0 FUEL RETURN PI~£ SMALL WASHER 2 
59658 D FUEL RETURN PIPE LARGE WASHER 2 
59658 0 FUEL INLET FITTING SEAL WASHER I 

59667 D FUEL INLET FITTING SEAL I 

59677 DX GOVERNOR SHAFT, COMPLETE 

§ 59677 0 GOVERNOR SHAFT .) 

59682 0 GOVERNOR SHAFT NUT 2 
4167 T GOVERNOR SHAFT KEY (WOOORUFF No. 3-1/8 x 1/2") I 

7699 TM GOVERNOR SHAFT KEY (WOOORUFF No. 5-1/8 x 5/8") I 

59686 DX GOVERNOR WEIGHT, COMPLETE 

59686 D GOVERNOR WEIGHT 2 
59687 D GOVERNOR WEIGHT PIN 2 
59688 0 GOVERNOR WEIGHT RIVET 2 
59689 0 GOVERNOR WEIGHT CARRIER I 

59733 DAYA PRIMARY PUMP SHAFT, COMPLETE 

68"\89 D PRIMARY PUMP HOUSING COVER, COMPLETE I 

'59733 DAX PRIMARY PUMP SHAFT WITH COUPLING, '597"l6 D AND RIVET, 61927 D I 

59741 DA PR I MA·RY PUMP PRESSURE GEAR I 
64060 D PRIMARY PUMP SHAFT KEY 2 
6,)2100 PRIMARY PUMP SHA FT SNAP RING I 

59762 DX GOVERNOR FORK SHAFT, COMPLETE 

59734 DA GOVERNOR FORK KEY I 

§ 59762 0 GOVERNOR FORK SHAFT I 

59763 D GOVERNOR FORK SHAFT NUT I 

640600 TORQUE CONTROL LEVER KEY I 

60188 DAX FUEL TANK, COMPLETE WITH FILLER CAP 

§ 42386 D FUEL TANK FILLER NECK I 

42387 D FUEL TANK FILLER CAP WITH GASKET I 

§ 42389 0 FUEL RETURN STAND PIPE SUPPORT I 
§ 52860 D FUEL TANK TApPING BLOCK 2 
§ 59891 D SEAT CUSH I ON BACK fASTENI NG BUTTON 2 

§ 59892 0 FUEL TANK TAPPING BLOCK, SMALL 9 
§ 59893 D FUEL TANK TAPPING BLOCK, LARGE 6 
§ 60182 D FUEL RETURN PIPE FLANGE I 

§ 601 83 D FUEL TANK OUTLET FLANGE I 

§ 60184 D FUEL DRAIN FLANGE I 

§ 601860 FUEL TANK BOTTOM STIFFENER 2 

§ 61376 0 FUEL TANK BODY , I 

§ 61377 DA FUEL TANK END, L.H. I 

§ 61378 OA FUEL TANK END, R.H. I 

§ 61379 D FUEL TANK BAFFLE, L.H. I 

§ 61380 0 FUEL TANK BAFFLE, R.H. I 

§ 61701 0 FUEL TANK SIDE BRACKET 2 

CORK, 5/16 X 7/16 x 5/8" LONG (XX QUALITY, SIZE' No. I) I 
§ NOT SUPPLIED SEPARATELY 



-264 - GENUINE . 
DETAILS OF ASSEMBLY ~PAR'S 

l-PART DESCRIPTION 
~S(.I . 

NUMBER 

60193[)~ CYl ~ S~EVE. W..!. TH ~I STON, COMPLETE .'--"'" 
.1 8287 DR _CYlI NDER Sl EEV.E 1 

§ 9000 DR ~STON 1 

..l_~OA _P-,-STON PIN (STANDARD) (52608 OA~ SERVICE) 1 

~20 ~STON RIN.G-,-~~ILR~TING) 1 

50956 0 PISTON RING 5/32" (COMPRESS I ON PLA I N) 2 

52754 0 ..£!STONRIN~~ (COMPRESSION TAPER) 1 

3--'-194 H PISTON PIN RETAINER RING 2 

~ C~DER SLEEVE WITI:' PISTON COMPLE~ 

_§~~.OR eYlI NDER SL EEVE 1 

§ 9001 .. ~R. ~STON 1 

~OA .PISTON PIN ~A~ (52608 PA~SERVICE) 1 

678r? 0 ~STON RI.~~ (OIL REGULATING) 1 

50956 0 PISTON RING, 'i/32'~ (COMPRESSION~N) 2 

52754 0 PISTON R I NG5/32" (COMPRESS I ONIAPER) 1 

3 11 94 ji ~ISTON P~ER RING 2 

fr 
60215 0 ~ CHANGE PACKAGE FOR ADDING CARBURETOR DRAIN TUBE 

~7445 DB DRIP HOLEX~ 

§ 32611 0 DRIP HOLE PLUG I· .... 

50002 0 CARBURETOR ORA I N ~E CONNECTOR I 

50821 0 CARBURETOR ~ TUBE CLIP I 

53971 OX CARBv'lETO" ~~"..!.UBE WI TH _N~~ HA 1 

55660 OA _ME.!.ERING WELL 1 

58835 0 AI R VALVE CONTROL PLUG 1 

~IO ~EDLE VA~ GAUGE GASK~ 1 . 

BLUEPRINT?G.l,-42, ORAIN..!.U~~INING AND~ING 1 

i 

~D I PUSH_I!ClQ. CHAMBER S--'-"E ~TE REAR ~E 

8959 ~ BRE,HHER BODY -' 
59480 0 ~IiER~ 1 

59481 D .~ATHER BoDY GASKET 1 

594820 BRE~ER ELEMENT 1 

59484 D BREATHERP~NGE 1 

59487 0 BREATHER PIPE_CL..'P 1 

59488 0 PUSH ROD~ SIDE PLATE, REAR 1 

59489 0 BREATHER P~ 1 

SLOTTED SCREW, No. 10.24 X 1/2" N.C. ROUND HEAD 4 

CAP SCRE"'. .5.IJi X 7/8" N.C. HEX HEAD 2 

. I-OCKWASHER, 5lJ§". 2 

I-OCKWASH~ 10 4 

-= 
§ - NOT SUPPLIED SEPARATELY 



- 26'1;- GENUINE 
DETAilS OF ASSEMBLY ~PA 

PART I 
NO, USED PtE:R 

NUMBER DIESCRIPil0N 
ASSEMBLY 

,0732 D BOSCH TYPE "AU INJECTION PUMP IMPROVEMENT PACKAGE 

12736 D FUEL INJECTION PUMP SEAL, LONG I 

35252 DX OIL LEVEL [QUALIZING TUBE CONNECTOR, 35252 D W I TN NUT, 29899 D I 

54278 0 FULCRUM YOKE PIVOT SCREW tOCKWASHER 2 

'54314 DB PUMP INSPECTION COVER GASKET I 

54364 DB FUEL SUPPLY PUMP HOUSING GASKET I 

54387 DB GOVERNOR HOUSING GASKET I 

54409 OA DRIVE GEAR HUB X 

5 44 11 0 ADJUSTING SPACE~ .035 I 

54414 OA GOVERNOR DRIVE SPRING DISC I 

54415 0 GEAR ADJUSTING NUT lOCKWASHER I 

54420 OA GOVERNOR iNSPECTION COVER GASKET I 

54422 OAX BUMPER SPRING WITH BUTTON I 

54433 DB GOVERNOR END COVER GASKET I 

544 5 1 DA FULCRUM YOKE PIVOT SCREW 2 

54475 DAX END CAP WITH BEARING, 544760A I 

54478 OB END CAP GASKET I 

57'108 0 INJECTION PUMP OIL ORAIN PLUG GASKET I 

59900 D INJECTION PUMP OVERFLOW PIPE ELBOW I 

60738 0 PUMP iNSPECTION COVER I 

60740 0 PUMP HOUSING BREATHER, COMPLETE I 

60740 0 GOVERNOR HOUSING BREATHER, COMPLETE I 

60 741 0 GOVERNOR INSPECTION COVER I 

60 7 42 OAX OIL LEVEL EQUALIZING TUBE WITH 2 NUTS, 29899 D I 

60744 DX iNJECTION PUMP OIL DRAIN FITTING, 607440 WITH NUT, 29899 D I 

60745 0 GOVERNOR DRAIN TEE I 

60747 DX INJECTION PUMP OVERFLOW PIPE WITH NUT, 29898 0 I 
§ o 40 FUEL INJECTION PUMP SEAL, SHORT I 

BLUEPR I NT, ZG 2605. GOVERNOR CONTROL ADJUSTMENT I 

BLUEPRINT, ZG 3183, 01 L LEVEL [QUAL I ZING TUBE ASSEt48l Y I 

BLUEPRI NT, 51337 DB, INJECTION PUNP OVERFLOW PIPE I 

BLUEPR I NT, 54480 OB, INJECTION PUMP OVERFLOW PIPE I 

BLUEPR I NT, 55786 D, INJECTION PUMP OVERfLOW PIPE I 

9 

60740 0 BREATHER, COMPLETE 

§ 54310 0 BREATHER SPRING RiNG I 

§ 54311 0 BREATHER PERFORATED PLATE I 

§ 54312 D BREATHER FILTERING ELEMENT (I OUNCE) I 

§ 61107 ox BREATHER BUSHING WiTH PLATE I 

§ 611090 BREATHER COVER 1 

§ 611100 BREATHER SHELL I 

§ NOT SUPPL~ED SEPARATELY X As REQUIRED 



PART 
NUMBER 

NOT SUPPLIED SEPARATELY 

-266 -

DETAILS OF ASSEMBLY 

DESCRIPTION 

GENUINE 

PARTS 



- 267-

DETAILS or ASSEMBLY 4iDPA 
PART 

DESCRIPTION NO. USED FER 
NUMBER ASSEMBLY 

62125 D FUEL SUPPLY PUMP, COMPLETE 

40385 D VALVE INLET ANO OUTLET 2 
40386 D TAPPET SHELL I 

40388 D TAPPET WRIST PIN I 

40390 D TAPPET ROLLER I 

40395 D TAPPET SPRING 1 
40397 D VALVE SPRING RETAINING SCREW 2 
43189 D SECURING PIN I 

54366 D PLUNGER SPRING 

I 
1 

§ 54367 D PLUNGER SPRING RETAINING SCREW ,/I TH PLUG 1 
54371 D VALVE SPRING I 2 
61111 D PLUNGER SPRING RnA I NI NG SCREW GASKET I 

§ 62126 DY FUEL SUPPLY PUMP HOUSING PLUNGER AND SPINDLE, COMPLETE 1 
62129 D VALVE SPRING RETAINER SCREW GASKET 2 

62126 DY FUEL SUPPLY PUMP Hous lNG, PLUNGER AND SPINDLE, COI,PLETE 

§ 54365 D PLUI"GER 1 
§ 54370 D SPINDLE 1 
§ 62126 D FUEL SUPPLY PUMP HOUSING I 

PIPE PLUG, 1/8" 1 
PIPE PLUG, 1/4" 2 

62159 DX BUCKET LUBRICATOR CONTAINER COVER PLATE, COMPLETE 

37290 D BUCKET LUBRICATOR HOSE GIANT BUTTON HEAD F I TT I HG 1 
62158 D BUCKET LUBRICATOR PUMP CASTING 1 
62159 D BUCKET LUBRICATOR CONTAINER COVER PLATE 1 
52745 V BUCKET LUBRICATOR CONTAINER COVER PLATE WASHER (SHA KEPROOF No. 1214) 3 

CAP SCREW, 1/4 x 7/16" N.C. HEX. HEAD, THROUGH PUMP CASTING 3 

62193 D DRIVE GEAR, COMPLETE 

54411 D DRIVE GEAR ADJUSTING SPACER ( .035) x 

54412 D DRIVE GEAR ADJUSTING SPACER (.049) x 

54413 D DRIVE GEAR AOJUSTING SPACER (, 065 ) x 

544 16 D DRIVE GEAR AOJU-ST I NG NUT I 

§ 62194 D DRIVE GEAR HUB I 

62195 D DRIVE GEAR I 

62196 D DRI VE GEAR SPRING DISC, INNER I 

62197 D DRIVE GEAR SPRING DI SC, OUTER 1 
62198 D DRIVE GEAR ADJUSTING NUT LOCKWASHER I 

62622 D DRIVE GEAR ADJUSTING SPACER (.020) x 

62200 D GOVERNOR END COVER, COMPLETE 

54434 D GOVERNOR OPERATING LEVER SHAFT 01 L SEAL 1 

54435 D GOVERNOR OPERATING LEVER SHAFT BUSHING 2 

5444 1 D CLOSING PLUG 1 
§ 62202 D GOVERNOR END COVER 1 

62207 D GOVERNOR END COVER DOWEL PIN 2 

62208 D BUMPER SPRING I 

67980 H BUMPER SPRING lOCKWASHER 1 
SLOTTED SCREW. No, 12 - 24 x ~/16n N,C, FILLISTER HEAD (CADMIUM PLATED) 1 

§ NOT SUPPLIED SEPARATELY X As REQU I RED 



PART 
NUMBER 

-268 -

DETAILS OF ASSEMBLY 

DESCRIPTION 

GENUINE 

PARTS 



-269 - GENUINE 
DETAILS OF ASSEMBLY @PARTS 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

;4001 0 TRACK FRAME, L.H. COMPLETE 

§ 47967 0 TRACK FRAME CENTER SPACER I 

§ 47968 0 TRACK FRAME OUTER SPACER 2 
§ 47972 0 TRACK FRAME ANGLE L.H. I 

~ 53221 0 . TRACK FRAME GUSSET 2 
§ '60366 0 TRACK fRAME TAPPING BLOCK 4 

.§ 113988 0 TRACK FRAME INNER .SPACER I 

·63989 0 TRACK ·FRAME CROSS BAR STUD, SHORT 2 
63990 0 TRACK FRAME CROSS BAR STUD, LONG 2 

§ 63991 D TRACK FRAME SIDE CHANNEL REINfORCING PLATE, OUTER L.H. I 

§ 63993 0 TRACK FRAME SIDE CHANNEL REINfORCING PLATE, INNER L.H. I 

§ 63997 D TRACK FRAME SIDE CHANNEL, INNER L.H. I 

63999 0 TRACK FRAME SIDE CHANNEL, OUTER·L.H, I 

64002 0 TRACK FRAME, R.H. COMPLETE 

§ 47967 D TRACK FRAME CENTER SPACER I 

§ 47968 D TRACK FRAME OUTER SPACER 2 
§ 47973 TRACK FRAME ANGLE R.H. I 

§ 53221 D TRACK FRAME GUSSET 2 
§ 60366 0 TRACK FRAME TAPPING BLOCK 4 
§ 63988 0 TRACK FRAME INNER SPACER I 

63989 D TRACK FRAME CROSS BAR STUD, SHORT 2 
63990 D TRACK FRAME CROSS BAR STUD, LONG 2 

§ 63992 0 TRACK FRAME SIDE CHANNEL REINfORCING PLATE, OUTER R.H. I 

§ 63994.0 TRACK FRAME SIDE CHANNEL REINfORCING PLATE, INNER R.H. I 

§ 639980 TRACK FRAME SIDE CHANNEL, INNER R.H. I 

§ 64000 0 TRACK FRAME SIDE CHANNEL, OUTER R.H. I 

64010 DA EXTENDED TRACK FRAME ATTACHMENT 

8404 D TRACK ROLLER SHAfT BRACKET, INNER 2 
8405 0 TRACK ROLLER SHAfT BRACKET, OUTER 2 

22307 H TRACK FRAME PIVOT BRACKET BOLT LOCKWASHER 4 
46819 DB TRACK SHOE (13 INCH) 4 
49362 D TRACK SHOE BOLT .. 16 
5324') OA TRACK LINK, L.H. 4 
53246 DA TRACK LINK, R.H. 4 

53248 0 TRACK LI NK BUSH I NG 4. 

53249 OA TRACK LINK PIN 4 
')116,) OA TRACK ROLLER, COMPLETE 2 
53367 0 TRACK ROLLER WITH BUSHING (Nos. I, 3 AND 5)" 53363 DX AND 2 0 I L SEALS 53358 OA 2 
53372 DX TRACK ROLLER BUSHING (SET Of 2) 2 
60221 DA TRACK SHOE NUT 16 
63987 0 RIGID TRACK FRAME CROSS BAR CLAMP 4 
63996 OA FRONT IDLER ADJUSTER 2 
64001 DA TRACK FRAME COMPLETE, L.H. I 

64002 OA TRACK FRAME, COMPLETE R .H. I 

64003 0 TRACK ROLLER SHIELD, INNER L.H. I 

64004 0 TRACK ROLLER SHIELD INNER R .H. I 

6400,) 0 TRACK ROLLER SHIELD, OUTER, L.H. I 

64006 0 TRACK ROLLER SHIELD, OUTER, R.H. I 

65259 0 TRACK 2 
65260 D TRACK WITH SHOES (13 INCH) 2 

CAP SCREW, 1/2 X 1-3/8" N.F. HEX HEAD (FOR 53539 OAX SPROCKET SH I ELD) 8 
LOCKWASHER, 1/2" 8 
CAP SCREW, 1/2 X 1_1/8" N;F. HEX HEAD (FOR 8451 DA TRACK FRAME PIVOT BRACKET) 36 
LOCKWASHER, 1/2" 36 

§ - NOT SUPPLIED SEPARATELY 
itevised 2&"4 6) 



- 270-

DETAilS OF ASSEMBlV 

PART 
NUMBER DESCR[!?710N 

64193 D GOVERNOR WEIGHT AND SHAFT, COMPLETE 

62214 D GOVERNOR WEIGHT SHAFT AND SPIDER 
62220 D GOVERNOR WEIGHT WASHER 

62221 D GOVERNOR WE I GHT SHAFT BEARING (DRIVE END) 
62222 D GOVERNOR DRIVEN GEAR 

62223 D GOVERNOR DRIVEN GEAR LOCKWASHER 

62224 D GOVERNOR DRIVEN GEAR NUT 
62225i DX BEARING SUPPORT PLATE \11TH CAGE 

64189 D GOVERNOR WEIGHT WASHER, NEEDLE BEARING SIDE 
64190 D GOVERNOR WEIGHT PIN 

64192 D GOVERNOR WEIGHT WITH BUSHING, 62218 D AND BEARING, 64191 D 
COTTER P I H, 1/16 x 5/8" (CADMIUM PLATED) 

64341 D SEAT CUSHION SIDE, COMPLETE 
§ 64342 D RnA I MER STR I P 
§ 64343 D BoTTOM PAD 
§ 64344 D PLATE 
§ 54345 D PADDING 
§ 64346 D COVER 

WElDI NG NUT. 3/J3" N o.C. 

64452 D CYLINDER SLEEVE WITH PISTON, COMPLETE (GREY IRON) 
§ 8429 DAR CYLINDER SLEEVE 
§ 9358 DAR PISTON 

§ 47643 DA PISTON PIN (ST A NDA.RP ) (52608 DA FOR SERVICE) 

47953 D PISTON RING, 1/4~ (OIL REGULATING) 

50954 0 PISTON RING,.1/8" (COMPRESSION, Top) 

50955 D PISTON RING, 3/16" (COMPRESSION, LOWER) 

')09'56 D PISTON RING ~h2" (CO;IPRESSION, I NTERMED I ~ TE) -_._---_._-_._--------
31191~ H PISTON PIN RETAINER RING 

64479 DXA CRANKCASE FRONT PLATE, COMPLETE 

46250 D CRANKCASE fRONT PLATE CAPSCREW LOCK 

60131 DA INJECTION PUMP BOLT 

§ 64479 D CRANKCASE FRONT PLATE 

67944 D I NJECTI ON PUMP BOLT 

21336 H INJECTION PUMP BOLT lOCKWASHER -
WELDING NUT 3/8" N. c. 
NUT, 3/8" N. C., STA·NDARD ACORN 

WASHER, 13/32" I.D. x 13/16" O.D. x No. 16 GA. 

64490 DA SPROCKET DRIVE GEAR, COMPLETE 

46794 DA SPROCKET DRIVE GEAR CARRIER NUT 

§ 52228 DA SPROCKET DRIVE GEAR CA.RR I ER 

64489 D SPROCKET DRIVE GEAR 

R ~VET, 1/2 x 1-7/8" ROUND HEAD 

64574 D GOVERNOR CONTROL COMPLETE 

6649 D _GOVERNOR CONTROL FRICTION DISC RETAINER, INNER 

9446 DAX CROSS SHAFT BRACKET WITH PIN 45391 D 

9447 DX GOVERNOR CONTROL LEVER WITH PINS, 25115 D AND 54971 D 

48356 D GOVERNOR CONTROL FRICTION DISC 

48358 D GOVERNOR CONTROL FRICTION SPRING 

48359 D GOVERNOR CONTROL FRICTION SPRING NUT 

64543 D GOVERNOR CONTROL DISC (STATIONARY) 

64544 D Low IDLE POPPET 

64545 D Low IDLE POPPET SPRING 

§ - NOT SUPPLIED SEPARATELY 

----

I 

UINE 
PARIS 

NO '1/ . -/' 'lEI'! 
AS~ 

I 

4 

I 

I 

I 

I 

I 

4 

2 

2 

4 

1 

I 

I 

1 

1 

I 

I 

I 

I 

2 

0= 
2 

3 
2 

1 

2 

2 

1 
2 

2 

1 

I 

I 

10 

I 

I 

1 

2 

I 

I 

I 

~ 



-271 - GENUINE 
DETAILS OF ASSEMBLY ~PARTS 

PART 
DESCRIPTION NO. USED PER 

NUMBER ASSEMBLY 

;4675 0 DISCHARGE fITTING~ COMPLETE 

59614 DA DISCHARGE fiTTING LOCK I 

59615 DA DISCHARGE fiTTING LOCK NUT I 

59616 0 DISCHARGE f I TT I NG LOCK SCREW I 

64676 0 DISCHARGE fiTTING I 

6511 I D TRACK CHAIN, COMPLETE 
43712 DB TRACK MASTER LINK PIN LOCKWIRE 3 
53245 DA TRACK LINK, L.H. 33 
53246 DA TRACK LINK, R.H. 30 
53247 DA TRACK MASTER LINK 3 
53248 0 TRACK LINK BUSHING 33 
53249 DA TRACK LINK PIN 30 

. 53250 0 TRACK MASTER LINK PIN 3 

65112 0 TRACK CHAIN, COMPLETE WITH 13" SHOES 

46839 DA TRACK SHOE, 13" 33 
49362 0 TRACK SHOE CAP SCREW 132 
60221 DA TRACK SHOE CAP SCREW 132 
6511 I 0 TRACK CHAIN, COMPLETE I 

TRACK SHOE CAPSCREW LOCKWASHER, 7/16" 132 

65 122 0 TRACK CHAIN, COMPLETE 
43712 DB TRACK MASTER LINK PIN LOCKWIRE I 

53245 DA TRACK LINK, L.H. 34 
53246 DA TRACK LINK, R.H. 31 
53247 DA TRACK MASTER LINK I 

53248 0 TRACK LINK BUSHING 34 

53249 DA TRACK LINK PIN 31 

53250 0 TRACK MASTER LINK PIN I , 

65123 0 TRACK CHAIN, COMPLETE WITH 13" SHOES 

43712 DB TRACK MASTER LINK PIN LOCKWIRFl I 

46839DA TRACK SHOE, 13" 34 
49362 0 TRACK SHOE CAP SCREW 136 

53245 DA TRACK LINK, L.H. 34 

53246 DA TRACK LINK, R.H. 31 

53247 DA TRACK MASTER LINK I 

53248 0 TRACK LINK BUSHING j4 

53249DA TRACK LINK PIN 31 

53250 0 TRACK MASTER LINK PIN I 

60221 DA TRACK SHOE CAPSCREW NUT 136 

TRACK'SHOE CAPSCREW LOCKWASHER, 7/16" 136 

65259 0 TRACK CHAIN, COMPLETE 

43712 DB TRACK MASTER LINK PIN LOCKWIRE 3 
53245 DA TRACK LINK L.H. 36 

53246 DA TRACK LINK R.H. 33 

53247 DA TRACK MASTER LINK 3 

53248 D TRACK LINK BUSHING 36 

53249 DA TRACK LINK PIN 33 

53250 0 TRACK MASTER LINK PIN 3 

65260 0 TRACK CHAIN, 65259 0 WITH 13" SHOES, COMPLETE 

46839 DB TRACK SHOE, 13" ~6 

49362 0 TRACK SHOE CAP SCREW 144 

60221 DA TRACK SHOE CAPSCREW Nu~ 144 

6,)2')9 0 TRACK CHA I N, COMP,LET!; I 
(Revaed 2- 46 



-272 -

DETAilS Oil'" ASSEMBLV 

PART 
NUMEER DESCR;PTnO'N 

66011 DA DISTRIBUTOR BLOCK, COMPLETE 

59603 D DISTRIBUTOR VALVE SPRING 

59606 D DISTRIBUTOR BLOCK DOWEL 

~ 65015 D D I STR I BUTOR BLOCK PLUG 

§ 66000 DA DISTRIBUTOR BLOCK 

§ 66002 D D I STR I BUTOR BLOCK CAP SCREW 

66005 D DI STR I BUTOR VALVE BUSHING UPPER GASKET (0033" TH I ex) 

66007 D DISTRIBUTOR VALVE BUSHING LOWER GASKET 

66008 D DISTRIBUTOR V,LVE BUSHING CLAMP 

66010 D HIGH PRESSURE PIPE SCREW 

67979 D D I STR I BUTOR VALVE BUSHING UPPER GASKET L031" THICK) 

67980 D DISTRIBUTOR VALVE BUSHING UPPER GASKET (.033" TH I cx) 

68012 0 DISTRIBUTOR VALVE AND BUSHING 

66108 OB PR I MARY PUMP UNIT, COMPLETE 

8974 DXA PRIMARY PUMP HOUSING, COMPLETE 

59732 D PRIMARY PUMP HOUSING COVER GASKET, (.006" THICK) 

59733 DAX PRIMARY PUMP SHAfT WITH COUPLING, 59736 D AND RIVET, 61927 D 

59737 D PRIMARY PUMP PACKING 

59738 0 PRIMARY PUMP PACKING GLAND 

59739 0 PRIMARY PUMP PACKING SPRING 

59740 D PRI~'ARY PUMP PACKING SPRING NUT 

5974, DA PRIMARY PUMP PRESSURE GEAR 

59742 DX PR nlARY PUMP IDLER GEAR WITH BUSH I NG, 59730 D 

59743 D SCA~ENGING PUMP DRIVE GEAR 

59744 D PR I MARY PUMP SCAVENGING GEAR GASKET, (.006" THICK) 

64060 D PRIMARY PUMP SHAFT KEY 

64870 D PRIMARY PUMP Hous I NG COVER GASKET, (.004~' TH I CK) 

64871 D PRIMARY PUMP SCAVENGING GEAR GASKET, (.004" TH I CK) 

65210 D PRIMARY PUMP SHAFT SNAP RING 

67922 D PRIMARY PUMP 'ILTER 

68389 D I PRIMARY PUMP HOUSING COVER, COMPLETE 

'I LL I STER HEAD MACH I NE SCREW, No.8 - 32 x 3/8" 

67058 D TRACK eHA IN COMPLETE WITH 15" SHOES 

9245 DA TRACK SHOE 15" 
36970 D TRACK SHOE BOLT 

60221 DA TRACK SHOE BOLT NUT 

65122 D TRACK CHAIN COl<PLETE 

67670 D HOOD SIDE DOOR ATTACHMENT 

27159 DB HOOD SIDE DOOR FASTENER 

54860 D CHOKE CONTROL ROD AND BUTTON, ASSEM8LY 

6766t:J DX HOOD SHEET -

67671 ox HOOD SIDE DOOR L ,H. 

67672 DX HOOD SIDE DOOR, R.H. 

RIVET, 3/16 x 5/8" ROUND HEAD IRON 

67796 D GOVERNOR END COVER, COMPLETE 

54434 D OPERATING LEVER SHAFT OIL SEAL 

54435 D OPERATING LEVER SHAFT BUSHING 

54441 D CLOSING PLUG 

62207 D GOVERNOR ENO COVER DOWEL PIN 

62208 D BUMPER SPRING 

§ 67798 D GOVERNOR END COVER 

67980 H BUMPER SPRING LOCKWASHER 

MACHINE SCREW, No. 12-24 x 5/16" FILLISTER HEAD, (CADMIUM PLATED) 

§ - NOT SuPPtlED SEPARATELX 
(Revinod 2-'46) 

GENUINE 

~PAF -
N .. 

4 
2 

2 

I 

4 
x 

4 
4 
2 
x 
x 

4 

I 

x 
1 
I 

I 

I 

I 

I 

2 

I 

x 

,V-
x 

I 
I 

I 

3 

12 
48 
48 

I 

4 
I 

I 

I 

I 

2 

I 

2 

I 

2 
J 

I~l-
I -

x - AS REQU!F.ED 
PRnlTED iN UNlTED STATES Olf A~'1EF. 



- 273- GENUINE 
DETAilS or ASSEMBlY ~PAR'S 

PART 
NUMBER OESCRnF'T~ON NO. USED !PER 

ASSEMBl.Y 

;7922 D PRIMARY PUMP FILTER COMPLETE 

67919 D PRIMARY PUMP f I L TER GASKET 1 
67923 D PRIMARY PUMP FILTER BODY 1 
67924 D PR I MARY PUMP F I L TER SCREEN I 

68315 D WATER PUMP BODY, COMPLETE 

§ 6586 D W~TER PUMP BODY 1 
20303 D WATER PUMP SHAfT THRUST BUSHING I 
2401 7 D WATER PUMP SHAfT BUSHING 1 , 

§ 45982 D WATER PUI~P SHAFT SLEEVE 1 

68389 D PRIMARY PUMP HOUSING COVER COMPLETE 

Q708 D PRIMARY PUMP HOUSING COVER 1 
66002 D PRIMARY PUMP SCREW I 
68388 D PRIMARY PUMP HOUSING COVER SCRE~I I 

68630 D STEERING BRAKE BAND LINING, WOVEN, COMPLETE 

§ 47961 DA STEERING BRAKE BAND LINING, WOVEN 3 
21406 H STEER I NG BRAKE BAND LINING RIVET .186 x 3/8" (TYPE lien Pu 1 N BRASS) 38 
21444 H STEER I NG BRAKE BAND LINING RIVET. 186 x 1/2" (TYPE 'OC1~ PLAIN BRASS) 4 

68632 D STEERING BRAKE BAND (WITH MOULDED LINING) COtJ!PLETE 

§ 47958 D STEERING BRAKE BAND CENTER 1 
47962 D STEERING BRAKE BAND JOINT PIN 2 

§ 68531 D STEERING BRAKE BAND FRONT 1 
§ 68532 D STEERING BRAKE BAND, REAR I 

68636 D STEERING BRAKE BAND LINING MOULDED, COMPLETE 1 
COTTER PIN, 3/32 x I" 2 

68636 D STEERING BRAKE BAND LINING - MOULDED, COMPLETE 

§ 68'542 D STEER I NG BRAKE BAND LI!4ING - MOULDED CENTER 1 
§ 68543 D STEERING BRAKE BAND LINING - MOULDED, FRONT AND REAR 2 

21406 H STEERING BRAKE BAND LINING ·RIVET .186 )( 3/8" (TVPE "c" Pu IN BRASS) 34 
21444 H STEERING BRAKE BAND LINING RIVET .186 x 1/2" (TVPE "e" PLAIN BRASS) 4 

ZG 4020 INSTALLATION DIAGRAM, BRAKE BAND WITH MOULDED LINING 1 

68782 D CYLINDER SLEEVE WITH PISTON, COMPLETE (STANDARD) 

§ 8287 DR en I NDER SLEEVE I 

§ 9721 DR PISTON I 

§ 47643 DA PISTON PIN I 

47953 D PISTON RING, 1/4" (OIL REGULATING) 2 
50956 D PISTON R I MG, 5/32" (COMPRESSION, PLAIN) 2 
52754 D PISTON RI NG, 5/32" (COMPRESSION, TAPER FACE) 1 
311 94 H PISTON PIN RETAINER RING 2 

68784 D CYLINDER SLEEVE \11TH PI STON, COMPLETE 

§ 8287 DR en I NDER SLEEVE I 

§ 9722 DR PtSTON I 

§ 47643 DA PISTON PIN 1 
47953 D PISTON RI MG, 1/4" (OIL REGULATING) 2 
50956 D PISTON R I MG, 5/32" (COMPRESSION, PLAIN) 2 
52754 D PISTON R I MG, 5/32" (COMPRtssION, TAPER FAcE) 1 
311 911, H PISTON PIN RETAINER RING 2 

I 
§ - NOT SUPPLIED SEPARATELY 

. ~ 



PART 

(ReTitled 
NOT SUPPLIED SEPARATELY 

-274 -

DETAILS OF ASSEMBLY 

DESCRIPTION 

GENUINE 
PARTS 

PRINTED IN UNI'I"£D ETATES OF AMERICA 



-275 -

DETAilS or ASSEMBlV @PA 
PART NO. ·USED IPER 

NUMBER OESCRIPTION 
ASSEMBLY 

120'59 GT EQUALIZER SPRING UNIT 
2060 GT EQUAL I ZER SPR I NG I 

12061 GT EQUALIZER SPRING REBOUND BRACKET 2 

12062 GT EQUALIZER SPRING LEAF No. I I 
12063 GT EQUALIZER SPR I NG LEA I' No. 2 I 
12064 GT EQUALIZER SPR I NG LEAF No. 3 I 
12065 GT EQUA L I ZER SPRING LEA I' No. 4 I 
60476 DX EQUALIZER SPRING CENTER BOLT, COMPLETE I 

CAP SCREW, 5/8 x 1-3/4" N.F . HEX HEAD 2 

CAP SCREW, 5/8 x 2 -I /4" N F. HEX HEAD 4 
HEX NUT, 5/8" N F. 6 
LOCKWASHER, 5/8" 6 

HEX NUT 1/2" N.F. I 

250251 R91 DRAIIBAR UNIT 

47771 D DRAWBAR PIVOT PIN I 

47772 D DRAWBAR PIVOT PIN LOCK I 

47773 D DRAWBAR GUIDE I 

47775 D DRAWBAR STOP PIN. I 

47776 D DRAWBAR CLEVIS PIN I 

53921 D DRAWBAR I 

53923 D DRAWBAR UPPER JA" I 

5392V, D DRAWBAR JAW SPACER I 

53925 D DRAWBAR CLEVIS WEAR PLATE 2 

CAP SCREW, 3/8" x I" N.F. HEX HEAD I 

LOCKIIASHER, 3/8" I 
CAP SCREjI, 7/8 x 1+_1/2" N.F. HEX HEAD I 

HEX NUT, 7/8" N.F. I 

lOCKWASHER, 7/8" I 

COTTER PIN, 1/4 x 1-1/2" 1 

RIVET, I X 4-3/8" ROUND HEAD I 

CAP SCREW, 1 x 6-1/4" HEX HEAD I 

HEX NUT, I" N.F. I 

LOCKWASHER, I" I 

251713 R91 EXTENDED TRACK FRAME UNIT 

3404 D TRACK ROLLER SHAFT BRACKET, INNER 2 

3405 D TRACK ROLLER SHAFT BRACKET OUTER 2 

22307 H TRACK FRAME PIVOT BRACKET BOLT LOCKWASHER (SHA1(EPROOF No. 1228) 4 

53365 DA TRACK ROLLER WITH SHAFT AND CARRIERS COMPLE TE 2 

53367 D TRACK ROLLER WITH BUSHINGS, COMPLETE 2 

53372 DX TRACK ROLLER BUSHING SET COMPLETE 2 

63996 DA FRONT IDLER ADJUSTER 2 

64003 D TRACK ROLLER SHIELD, INNER, L .H. I 

64004 D TRACK ROLLER SHIELD, INNER R.H. . I 

64005 D TRACK ROLLER SHIELD OUTER L.H. I 

64006 D TRACK ROllER SH I ELD, OUTER, R .H. I 

67727 DA TRACK FRAME, COMPLETE, L.H. I 

67723 DA TRACK FRAME, COMPLETE, R.H. I 

CAP SCREW, 1/2 x 1-3/8" N.F. HEX HEAD 28 

LOCKWASHER, 1/2" 28 

CAP SCREW, 1/2 x 1-1/8" N.F. HEX HEAD 36 

LOCKWASHER, 1/2" 36 

2)1714 R91 LARGE DIAMETER HEAVY FRONT IDLER ATTACHMENT 

9314 DX HEAVY FRONT IDLER WITH BUSHINGS AND 2 OIL SEALS 53353 DA 2 

53353 DA FRONT IDLER OIL SEAL 4 

53400 DX FRONT IDLER BUSHING (SET OF 2) 2 

62486 DA HEAVY FRONT IDLER AOJUSTER I 2 

(RevUlad 2~' 46) 



Tl 

T2 

T3 

T4 
T4M 
T4N 

T5 

T6 
T6A 
T6B 
T6C 
T6D 
T6E 
T6F 

T6G 
T6H 
T 6 J 
T6K 
T6L 

T6M 
T6N 
T6P 
T6R 
T6S 
T6T 
T6U 

T7 

I! 
T7A 
T7B 
T7C 

5l T7D 

~ 
T7E 
T7F 

III T7G 

~ T7H 
f;J T 7 J 
:. T7K 
!!: J::..7 L ~ 
" :. 

To' facilitate the servicing of the TracTracTors equipped with special features we have assigned a suffix letter code 
to the tractor serial number as a means of identification. This code applies to special features that replace standard parts 
or units only and have not coded Attachments that do not effect replacement of standard parts or units. 

(Example: TCB-2223T7B; this indicates the TracTracTor is a Wide Tread with High Speed Gears and Heavy 

Duty Track Roller Shield.) 

NOTE: The suffix letter code appearing with the serial number after TCB-2223is used upon TracTracTors with 

special features as follows: 

Gasoline 

Modified 

Kerosene 

U. S. Army 
U. S. Marine Corps 
U. S. Navy 

5000 ft. Altitude 

Low Speed Gear Heavy Duty Track Roller Shield_Rigid Track Frame Front Power Take.Off Ll'ght or Starting (Dellco-RRemmYy) Heavy J)uty) 
"-" "-. -. • {Dero· • 

"" " _L· hting (Robert Bosch) "" " - Ig " " " " " 

" 
" 
" 

-Rigid Track Frame -Front Power Take-Off Ll"ghting or Starting «DDellco-RRee:yy)Heavy Duty) 
" "-" eco-

" -L' hting (Robert Bosch) " "-Ig " 
-Front Power Take-Off 

" " -Lighting or Starting (Delco-Remy) 
" - " (Delco-Remy Heavy Duty)' " 
" -Lighting (Robert Bosch) 

-Light. or Starting (Delco-Remy) 
" (Delco·Remy Heavy Duty) 

-......, ...... " 

" -Lighting (Robert Bosch) 

Wide Tread H" h Speed Gear H Duty Track Roller Shield_Rigid Track Frame '"" ont Power Take-Off L" ht or Starting (Dellco-RRe:yy)Heavy Duty) 
• - "'. - M"Y. • -" • _.g . • {De,~ • 

"." " -L" hI" g (Robert Bosch) " • • -.g m 
'i" " " 
"" " " " " 
" 
" 
" 
" 
" 

" 
" 
" 

" 

-Rigid T'~'k F"m. -Fcont POW;' T,k •. Off_Light. '![ St,mng Il?;i::~:;~) H~"Y Duty) 

:: :: OLighting (Robert Bosch) 
" i"_ 

Ul 
c:: 
'"-.::I 
'"-.::I 
1-1 

>< 
I:""f 
I:E:I N 

~ ~ 
~ 
I:E:I 
:::0 

() 

0 
t:1 
I:E:I 



T7N 
T7P 
T7R 
T7S 

T7T 
T7U 
T7V 
T7W 
T7X 

T7 AA 
T 7 AB 
T7 AC 
T7 AD 
T 7 AE 
T 7 AF 
T7 AG 

T 7 AH 
T 7 AJ 
T 7 AK 
T 7 AL 
T7 AM 

T7 AN 
T 7 AP 
T 7 AR 
T '7 AS 

T 7 AT 
T 7 AU 
T.7 AV 

T 7BA 
T 7BC 
T 7 BD 
T 7BE 
T 7BF 
T7BG 
T7BH 
T 7BHA 
T 7 BHB 
T 7 BJ 
T 7 BJA 
T 7 BK 
T 7BKA 
T 7BKB 
T 7BKC 
T 7 BL 
T7BLA 
T7BM 
T7BMA 
T 7BMB 

Wide Tread-High Speed Gear-Front Power Take-Off 
" " "-Light or Starting (Delco-Remy) 
" " " "(Delco-Remy Heavy Duty) 
" " "-Lighting (Robert Bosch) 

" 
" 
" 
" 
" 

" 
" 
" 
" 
" 

-Light or Starting (Delco-Remy) 
" (Delco-Remy Heavy Duty) 

-Lighting (Robert Bosch) 
-Heavy Duty. Track Roller Shield-Front Power Take-Off-Light or Starting (Delco-Remy Heavy Duty) 
-Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 

.. '(:'['1 
\ • .J"".' 

" 
" 
" 
" 
" 
" 
" 

-Low Speed Gear H avy Duty Track Roller Shield_Rigid Track Frame Front Power Take-Off LOghting or Starting «DDeellco-RRee:yy) Heavy Duty) "-e" • _ '. _'" = 
-. "- "-. hto (Robert Bosch) " " " "-Llg mg " " " " « 

" 
" 
" 
" 
" 

" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" 
" ." 
" 
" 
" 
" 
" 
" 
" 
" 
" 

" 
" 
" 
" 
" 
" 

-Rigid Tr?,ck Frame_Front P0W;,er TakeoOff_Light. ~r Starting ~g:t~~~~:~~) Heavy Duty) 

" "- 0 hto (Robert Bosch) " "-Llg mg 0" 

-Low Spc;.ed Gear-Front P6~~r Take-Off_Light. ~r Starting ~E:l~~~::~ Heavy Duty) 

" :: -Lighting (Robert Bosch) " 
" 
" 
" 

-Light or Starting (Delco-Remy) 
- " (Delco-Remy Heavy Duty) 
-Lighting (Robert Bosch) 

-Heavy Duty Track Roller Shield 
" -Rigid Track Frame 

- " ---':'Front Power TakeoOff 
" "-Light. or Starting (Delco-Remy) 
" " (Delco-Remy Heavy Duty) " 

" " "-Lighting (Robert Bosch) 
-Front Power TakeoOff-Light or Starting (Delco-Remy Heavy Duty) 

" 0 " (DelcooRemy) 

" 
" 
" " -Heavy Duty Drawbar 

" -Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 
" _ " -Reverse Flow Fan-Light. or Starting (Delco-Remy Heavy Duty) 

" 
" 
" 

" . -Cutaway Sprocket 
" "-Reverse Flow Fan " 

" 
" -Heavy Duty Drawbar 

- " - " -Light or Starting (Delco-Remy) " 
" 
" -Light. or Starting (Delco-Remy Heavy Duty) 

-" (Delcg-Remy) 
-Cutaway Sprocket-Cfi;JliL or Starting (Delco-Remy Heavy Duty) 

" 
" 

-Cutaway Sprocket 
" -Light. or Starting (Delco-Remy). 

" 
" 

UJ 

c:::: 
~ 
~ 
1-4 

:>< 

t'""I 
I:%j )\) 

-.I 
~ -.I 

~ 
I:%j 

::xl 

() 

0 
t:1 
t%j 



T 7 BN 
T 7 BP 
T 7 BR 
T 7 BS 
T 7 BT 
T 7 BU 
T 7 BV 
T7BW 
T 7 BX 

Wide Tread-Rigid Track Frame 
" "-Front Power Take-Off 

" "-Light. or Starting (Delco-Remy) 
" " "(Delco-Remy Heavy Duty) 

" ." "-Lighting (Robert Bosch) 
-Extended Track Frame-Heavy Front Idler-Light. or Starting (Delco-Remy) 

" " " "(Delco-Remy Heavy Duty) 
" -Heavy Front Idler-Light. or Starting (Delco-Remy Heavy Duty) 

" -Extended Track Frame . 

T 7 CA Wide Tread-Front Power Take-Off 
,-j.LCIL_. " 

~- ,,.2..CC_~,., " 
T 7CD " 
T 7 CE " 
T 7 CEA " 
T 7 CF " 
T7CG " 
T 7 CL " 
T 7CM " 
T 7CMA " 
T 7CN 
T7 CP " 
T 7CR " 
T 7 CS 

" ," 
" 

" 

-Light. or Starting (Delco-Remy) 
" (Delco-Remy Heavy Duty) 

-Lighting (Robert Bosch), 
-Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 

" "(Delco-Remy) 
" -Heavy Duty Track Roller Shield 
" -Reverse Flow Fan 

-Lighting or Starting (Delco-Remy) 
" (Delco-Remy Heavy Duty) 

" "-Reverse Flow Fan 
-Lighting (Robert Bosch) . 
-Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 

. " "(Delco-Remy) 
-Front Power Take-Off-Cutaway Sprocket 

T 7 DA Wide Tread-Cutaway Sprocket 

T 7 EA Wide Tread-Reverse Flow Fan 

T 7 FA Wide Tread-Heavy Front Idler-Front Power Take-Off-Reverse Flow Fan-Light. or Starting (Delco-Remy) 
T 7 FB" " " " "(Delco-Remy Heavy Duty) 

T 7 GA Wide Tread-Extended Track Frame-Lighting (Robert Bosch) 

T 7 HA Wide Tread-Heavy Duty Drawbar-Light. or Starting (Delco-Remy Heavy Duty) 

T 8 8,000 ft, altitude 

T9 
T9A 
T9B 
T9C 
T9D 
T9E 
T9F 
T9G 
T9H 
T 9 J 
T9K 
T9L 
T9M 
T9N 
T9P 
T9R 
T9S 
T9T 
T9U 
T9V 

VA 
W 
X 
Y 

High Speed Gear 
" 

" 
" 
" 
Ii 

" 
" 
" 
" 

" 
" 

H vy 
Duty Track Roller Shield -Rigid Track Frame -Front Power Take-Off L,'ght or Starting (DDellco-RReemmYy) Heavy Duty) 

-00. • '_., (000. 

" " "- 'ht' (Robert Bosch) " -LIgmg " " " 

-Rigid Track Frame Front Power Take-Off L,'ght or Starting (DDellco-RRee~yY)Heavy Duty) 
" - " -, " ( eco-
" -Lighting (Robert Bosch) " 

-Front Power Take-Off 
" -Light. or Starting (Delco-Remy) 
" "(Delco-Remy Heavy Duty) 

-Lighting (Robert Bosch) 
-Light. or Starting (Delco-Remy) 
- " (Delco-Remy Heavy Duty) 
-Lighting (Robert Bosch) 
-Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 
- " -- " (Delco-Remy) 
- " --Front Power Take-Off-Light. Q. ling (Delco-Remy Heavy Duty) 
--Heavy Duty Track Roller Shield-Front Power Take-, ight. or Starting (Delco-Remy Heavy Duty} 
-- " . --Light. or Starting ( co-Remy Heavy Duty) 

6;;<1 
:c j 

;';;1· 

U) 

~ 
Jo:j 
Jo:j 
~ 

:><: 

t""" 
tzj '" 
1-3 ~ 
1-3 

I 
I 

tzj 

::xl 

() 

0 
t:1 
tzj 



TlO 

Tll 
TllA 
TllB 
TllC 
TllD 
TllE 
TllF 
TllG 
TllH 
TIl J 
TllK 
TllL 
T II M 
TllN 
TIl P 
Til R 
TIIS 
TIl T 
TIl U 

T 12 
T 12 A 
T 12 B 
T 12 C 
T 12 D 

T 13 
T 13 A 
T 13 B 
T 13 C 
T 13 D 
T 13 E 
T 13 F 
T 13G 

T 14 
T 14A 
T 14 B 
T 14 C 
T 14 D 

T 15 

Tl6 

10,000 ft. altitude 

Heavy Duty Track Roller Shield 
" -Rigid Track Frame 
" "--Front Power Take-Off 

-Light. or Starting (Delco-Remy) 
" _ " (Delco-Remy Heavy Duty) 

" 

" 

" 

" 
" 
" 

" -Lighting (Robert Bosch) 
-Front Power Take-Off-Light. or Starting (Delco-Remy Heavy Duty) 
--Light. or Starting (Delco-Remy Heavy Duty) 
--Front Power Take-Oif-Cutaway Sprocket 

" -Reverse Flow Fan-Light. or Starting (Delco-Remy Heavy Duty) 
--Lighting (Robert Bosch) 
--Front Power Take-Off--Light. or Starting (Delco-Remy) 
-Front Power Take-Off 

" -Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 
" " "(Delco-Remy) 

-Light. or Starting (Delco-Remy) 
-Cutaway Sprocket-Light. or Starting (Delco-Remy Heavy Duty) 

" -Light. or Starting (Delo-Remy) 
-Cutaway Sprocket 

Rigid Tr~ck Frame -Front Po~~r Take-Off_Light. ~r Starting ~g:i~~:~::~) Heavy Duty) 

" =Lighting (Robert Bosch) 

Front Power Take-Off 
" -Light. or Starting (Delco-Remy) 
" "(Delco-Remy Heavy Duty) 
" -Lighting (Robert Bosch) 

-Cutaway Sprocket-Light. or Starting (Delco-Remy) 
-Cutaway Sprocket . 

'~ ~Light. or Startinq (Delco-Remy Heavy Duty) " 

" -Reverse Flow Fan 

Lighting or Starting (Delco-Remy) 
" (Delco-Remy Heavy Duty) 

Lighting (Robert Bosch) 
Lighting or Starting (Delco-Remy)-Cutaway Sprocket 

" (Delco-Remy Heavy Duty)-Cutaway Sprocket 

Engines with undersize crankshaft 

Cutaway Sprocket 

~':l ~, I ,"" 

'(j) 

c:: 
Jo%j 
Jo%j 
....... 
l>< 

t""' 
t:r:I", 
~~ 
~ 
t:r:I 
!:l:I 

() 

0 
tJ 
t:r:I 



_280_ GENUINE 

MEMORANDA o PAR'S 

o 



~, 
~ 

PART 
NUMBER 

C 
1100 e 

1265 e 

0 
6020 

2369 ox 
2370 OAX 

3272 OA 
3281 OA 

3401 OA 

42530 
4254 OA 

4406 DB 
4452 0 
4457 0 

4596 0 

4819 0 

5051 ox 

53180A 

5416 0 
5447 0 

5961 ox 
5977 0 

PAGE 

117 

112 

155 

59 
21,59 

171 
231 

171 

16,53, 189 
16,53 

155 
205 
142 

, 
141,203,205 

10,45 

68 

171 

171 
171 

(90 
190 ': 

PART 
NUMBER 

6288 0 
6289 0 
6297 0 

6376 OAX 
6392 ox 

6430 OAX 
6458 0 
64700 
6477 0 
6478 0 
6479 OBX 
6480 DC 
64800ex 
6482 DAY 
64830Y 
6492 ox 

6514 OA 
6518 OAX 
6526 OAX 
6533 OA 
6534 OAX 
65650BX 
6572 OA 
65860 
65870 

6601 DO 
6601 OOX 
6602 DO 
6602 OOX 
6605 OA 
6608 DR 
6612 0 
6623 OAX 
6624 OA 
6625 OA 
6626 ox 
6627 OA 
6628 0 
6633 OBX 
6634 DO 
6637 0 
6649 0 
6652 DB 
6676 OA 
6679 ox 
66820 

-281 -

NUMERICAL INDEX 

PAGE PART 
NUMBER 

25 67450 
24 67460 

124 6746 OX 
6783 ox 

149 6843 0 
10,49 6846 OX 

6848 0 

58 69350 
160 6991 DB 
151 69950 
142 
144 
144 
142 
142 

37, 74,237 
36,73,237 

127 80000 
8oo00A 
8oo00AX 
8019 OA 

29 8023 ox 
20,58 8080 DAR 
16,50 8082 ox 
11,45 8088 ox 
11,47 8089 OAX 

189 
220 

20,59 8101 orx 

58 8101,oF'Y 
8104 0 
81100 
81110 

162 81120 
162 81130AX 
162 8121 ox 
162 81240F'x 
162 81240F:Z 
42 8124 DGX 

174 8124 DGZ 
49,237 8146 OA 
125 8169 ox 
125 8182 ox 
125 8183 ox 
125 
125 
26 82100 
25 8221' 0 

162 82220 
25,60 8222 OA 
16z53 8222 OAX 

26 82320 
201 8235 0 
201 8236 0 

GENUINE 

~PARTS 
PART 

PAGE 
. NUMBER PAGE 

220 8237 DA 151 
231 8238 DB 151 
220 8239 ox 150 

38,75,237 8244 D 181 
8247 OA 127 
8286 DR 15 

199 8287 DR 14 
202 8290 0AX 23,239 
203 8290 DAY 23,240 

8291 ox 17 
8291 OY 17,240 

16,53 8292 0 8 
23 8293 DR 8 
63 8294 0 8 

8303 ox 12,240 
8305 0 25 
8306 OAX 25 
8312 0 19 
8313 OAX 19 

77 83180 II 

77 8318 DB II 

77 8318 DC ,II 

23 8320 OBX 8,240 
20,59 83200BY 8,240 

52 8321 OAX 23,240 
34,71 8322 DR 8 

55 8323 oex 12,241 
18,55 8323 oeZB 12,241 

8355 0 45 
8363 OBX 241 

43,238 8390 DB 202 
43,238 8390 OBX 202 

41 8391 ox 199,201 
41 8392 OAX 199,201 
41 8393 OA 203 
41 8393 ox 50 

32,56 
48 
46 8403'ox 161 
46 8404 0 163 

46,239 84050 164 
46 8415 DB 166 

77,81 8416 DB 166 
62 8417 DB 167 

147 8418 DB 167 
147 8ql9 ox 166 

8424 ox 60 
8427 ox 131 

18, 55 8429 DAR 52 
83 8438 OAX 14( 
8') 8439 OAX 155 
85 841100 154 

85,239 8441 0 154 
157 8442 OAX 127 
151 8m 0 153 
15} 8q'i0 0 159 

(Be..u.d z· 46) 

---



-282 -

NUMERICAL iNDEX 

PART PART PARi 
PAGE PART PAGE PAGE NUMBER NUM8ER NUMBER 

8~51 OA 160 8745 0 171 93100 8'5 11858 OA 181 
8455 0 145 8775 D 1'59 9311 ::l 33 
8lJ56 0 145 8779 0 1112 9314 ox 167 
8457 0 145 9329 OM 125 11917 oc 134 
8458 OA 147 9355 0 58 
8461 DAX 160 8807 D 203,206 9356 0 19 
8465 D 143 8808 ox 205 9353 OR 52 
8471 OA 172 8809 OA 205 9361 0 85 12215 0 23 
84790AX 69 8810 ox 204 9379 OR 231 
8479 OBX 69,242 8811 ox 205 9390 ox 68 
8482 0 1.34 8812 0 203 
8484 oA)( 131 8814 ox 203, 205 
8485 DAX 13f 8815 D 209 9411 ox 36,73,244 8487 OAX 163 8816 0 209 9411 DY 37,74,244 8488 OAX 163 8817 0 209 9412 D 106 
8489 OBX 122 88600 193 9446 OAl( 60 13021 0 17,55 8490 DBX 123 941}7 ox 60 13054 0 121 
8491 OAX 122 

9453 0 135 13055 0 16,51 
8lJ92 OAX 123 8917 ox 208,242 9454, D 13'5 13085 0 25 
8493 0 171} 0944 ox 147,242 9472 0 85 13090 0 26,115 
8495 08X 63,242 8945 ox 147,242 

8947 ox 141 
8959 0 13,48 9533 0 181 13115 0 141 

8505 0 189 8961 0 190 13176 0 206 
8507 0 159 8970 ox 117 13191 0 139 
8508 ox 159 89700AXA 117, 243 9607 0 77.81 13193 0 139 
8509 0 159 8970 OAY 117 , 211 3 9630 ox 162 131911 0 

. 8510 ox 157 8971 OA 106 9631 ox 163 8511 OAX 159 8972 0 106 9634 0 131 
8512 DAX 157 8973 DX 115 9637 0 141 13231 D I 1 , I 2,45,46 
8513 DA ISo 8974 OXA 103,243 9639 OA)( 147,244 
8514 OBX 121,242 89760 118 9640 OAX 148,244 
8516 D 159 8977 OM 16,50 9643 D 203, 205 
8517 OAX 25 961f4 0 131 
8525 DB 60 9645 OA 131 
8527 OAX 187 9652 OA 127 
8552 0 53 9000 DR 15 9690 OMX 50 
8553 D 12,46 9001 DR 15 9694 D 127 8554 D 13,49 137220 141, 203, 205 
8557 ox 28 9708 0 103 13727 0 85 
8560 0 125 9709 OM 85 13728 D 85 
8566 OA 159 9111 DR 15 9722 DR 15 13729 D 85 
8573 ox 65 9118 ox 83 9723 DR 15 
0592 0 220 9168 0 231 9725 OMX 16,50 

9172 0 231 9748 DR 15 13806 D 10,12,23,46 
9174 0 231 13839 D 32 ,56 

8617 DAX 61 9195 DAX 8, 243 13841 D 32,56 
8625 0 154 9195 DAY 8, 243 10064 0 207 13842 0 32,56 
8658 OA 125 13897 0 47 
8699 OBX 53 

10319 D 16,53 
9230 0 231 

8714 D 192 9245 OA 171 
8715 0 192 9257 ox 83 10958 0 25,26 
8722 DA 134 9258 0 13,48 10961 D 17,55 
8731 D 29 9267 0 11,45 14186 OA 
8732 0 132 9263 DX 11,47 
8744 DR 42 9277 OX 2') 11373 D 141 14898 ox 155 

(Revi~ecl 2a '46) ?Rm'TID IN UNITED STATES 0::- AMEruC. 

~LL 
_I 

R IiIIIlIl ~i/,j j,§~"illili ~ 



NUMERICAL iNDEX 

PART 
PAGE PART 

PAGE PART 
PAGE PART 

PAGE NUMI8e::R NUMBER NUMBE"R NUMSER 

15644 0 166 19306 0 61 21249 0 199 23516 D 31 
15668 D 131 19323 0 181 21259 0 20,59 23518 0 31 

19324 0 181 23520 D 31 
19325 0 181 23521 0 31 
19'126 D 181 21314 DX 37,73 23522 D 31 

16025 0 13,49 19327 D 181 21341 0 37,73 23523 0 31 
16045 D 41 19328 0 181 21342 0 37,73 23524 D 31 
16067 0 8,41 19329 0 181,244 21350DXA 36,73 23525 D 31" 
16077 D 124, 125 21362 D 26,207 23526 D 31 

213720 33,75 23527 D 31 
21388 DBX 36,73 23528 D 31 

19962 0 63 213930 37,74 23530 D 31 
16445 D 138 19963 D 23 21394 D 37,74 23537 D 31 

23539 D 31 
23541 D 31 

21409 08 37,74,214 23545 D 31 
21438 OBX 181 

17063 D 109 20000 D 112 

23603 D 231 
21526 D 135 23681 D 127 

20156 D 181 21560 0 14 3 
17564 0 139 20157 D 181 
17565 DA 139 

23977 DA 137 
20289 D 20,59 21339 D 20,59 2399.S DA 137 
20290 0 20,59 

17700 0 141 20293 0 20,59 
17767 0 1112,1 114,202 20296 D 20,59 

20299 D 20,59 24017 D 20,59 
22080 0 226,236 

24473 DA 34,7 1 
18377 0 23,69 20300 0 20,59 

20301 0 21,59 22383 0 1211, 125 
20303 D 20,59 24517 D I:) 
20306 ox 20,59 21]523 D 34,71 

18558 D 161 20303 0 20,59,199,201, 24524 0 31 
18573 DA 167 203,204,206 22507 0 81 24569 D 13,49 
18585 OA 121,141 20345 0 83 22510 0 85,138 

24603 D 38,75 
18653 D 147 24685 0 28 

n323 0 3~', 71 24687 DA 28 
20585 D 21,59 22391 D 47,88 24689 D 20 

18767 0 53, 189 20586 D 2 I ,59,60,6 I 24693 D 29 

22977 DA 157,159 
18868 0 49 24703 0 68 

24703 OA 20 
24772 D 25 

18942 D 172 20341 0 154 24790 D 107 
20887 OA 141 23036 0 207 
20899 DAX 155 

24805 0 27,83 
23125 0 138 

19289 0 181 20901 D 155 23132 D 63,192 -
19291 D 1-81 20903 0 220 23141 0 8 24916 D 41 
19292 D 181 20909 0 155 23142 0 0 24917 0 41 



• 

GENUINE 

mPARTS NUMERICAL INDEX 

PART 
PAGE PART 

PAGE PART 
PAGE PART ~ NUMBER NUMBER NUMBER NUMBER 

25063 DA 13,49 27385 D 211,213,215, 29538 D 138 31636 0 67 
25076 0 10,47 217, 21 9,221 29547 D 141 
25086 OA 11,45 27386 0 213,215,219, 29565 0 46 
25093 OA 11,45 226 31729 0 10,47 

27387 0 213, 21 5,219, 31760 0 31 
221 29710 0 13 31790 OA 193 

25115 D 25,61 29730 0 123 
25176 D 117 

27404 D 226,231 32032 OXA 36,73 
27445 DB 29,67 29802 08 171 

25388 OA 158 27452 0 67 29836 0 65 
25388 OAX 158 29898 D 78,132 32316 0 17,55 
25388 DAY 158 29899 0 31,91,137, 32319 0 17,55 

27595 D 226,236 138,139 

25481j 0 28 32445 0 43 
27618 0 33,71,221, 29900 D 31 32454 0 158 

226,231 29900 OX 31 32483 DA 8,42 
25589 0 31 29901 0 132 32493 0 77 ,80 
25590 D 31 29901 OX 132 

2781j3 0 125 29902 ox 28,69 
32572 OAX 68 
32574 0 68 

25948 0 2<3,68,69 23073 0 26 32575 0 68 
30083 D 33,70 32576 ox 69 

32577 0 68 
26039 OA 128 28113 0 70 32578 0 
26080 DB 231 28173 OA 50 3258 I O}<A 
26095 0 31 30402 0 78 3£5820 68 
26097 0 31 - 30402 ox 78 32586 0 68 

284280 132,213,215, 30424 0 221 32587 0 68 
219,221,226, 32588 0 68 

261 430 125 229,231 

26242 0 137 30r47 ox 229,231 32604 0 68 
26249 D 208 28589 0 33,70 30752 0 231 32606 OA 67 
26250 0 208 28591 0 33 326 150 28 
26251 0 208 
26256 0 208 
26257 0 208 28781 0 32,)6 31115 0 171 32888 0 10,45 
26259 D 208 28797 0 45 31121 0 77,81 32896 0 68 
26261 0 208 311800 208 

288090 85 32941 0 181 
26407 D 28,69 28824 0 31 31231 J 128 

288250 31 31 2380 128 
28827 0 31 31240 D 128 33681 D 16,5 1,16 

27044 0 202, 205 28899 DB 138 312420A 128 
27046 0 202, 205 31279 0 18 
27048 0 202, 205 31281 0 18 

289500 10,45,46,61 31233 0 10 33814 0 19,)8 
31284 0 18 33817 DB 14,50 

27159 0 209 31285 0 18 
27159 DB 209,244 29070 0 10 31290 0 18 

35032 0 
27311 0 38,75 29325 0 211,?13,215, 31336 0 28 35033 0 9 
27383 0 22l 217,219,221, 31378 D 18 I 35059 OA 161 

(Rn ... d 2-'48) PRJNTED IN UNITED stATES OF AMEIII 





-286 - GENUINE 
NUMERICAL INDEX ~PARTS 

PART PART 
PAGE PART 

PAGE PART 

C;~~~ NUMBER PAGE 
NUMBER NUMBER NUMBER 

~2833 D 221 ~5110 D 28,67 ~6022 DA 15~ 46606 DX 3G6 
~2877 D 190 45120 D 121 ~6023 0 155 46696 ox 12,47 
~2879 0 190 ~5132 0 143 ~602~ 0 155 

45148 D 28,67 ~6025 0' 155 
~51~9 0 29,6( 46027 0 155 

46028 0 153 ~6700 0 13,43 
42911 DB 132 46029 0 153 467~~ 0 158 42915 D 221,232 ~6038 0 149 ~67~6 D 157 42916 D 221,232 ~52~8 0 132 ~6040 0 149 ~6751 OA 158 
42917 D 213, 21 5,219, ~5285 OA 32,56 ~6053 0 18,55 46785 0 38,75 221,229,232 45286 0 32,56 46059 0 29,67 ~6794 OA 159 42918 D 221 45293 0 173 ~6795 0 159 
~2921 0 ~26.235 

~6799 OA 160 
42922 DX 221,234 
42923 D 21 9,227 ~5357 D 142 
~292~ D 21 9,227 45361 D 142 ~6102 0 23 
~2981 DA 61 45391 D 60 46129 0 12,49 ~6800 D 160 

~6135 0 II ~6809 D 121 
~6136 0 11,47 ~6810 0 157 

43002 0 77,81 45435 D 144 ~6137 0 11,46 ~6821 D 157 
43035 0 219,227 45437 D 127 46157 0 18,55 ~6823 0 1'57 
43036 0 234 ~5q42 D 206 46184 0 29,67 46825 DA 151 
q3037 D 234 q6185 0 28 46826 0 151 234 -

~6190 DC 
.. 

181 q3038 D 46831 0 151 
43039 0 234 q5532 OA 203,205 461990 43 46839 DB 171 
430qO 0 234 45533 OA 205 468~9 0 145 

q5557 D 203 ~6851 D C:l 45558 OA 201,202,203 46200 0 43 ~6857 0 
q3113 0 47 46202 0 23 ~6859 0 143 
q3189 0 93 46208 0 ~2 ~6887 0 143 
43192 DA 77 ,81 46209 0 42 46888 D 143 

45653 D 26 462100 42 
45655 DA 25 46211 0 42 

43207 0 128 45656 D 25 46221 OAX 7,41 
43211 ,0 128 45667 0 26 46222 OAX 7,41 46904 DR 142 
43248 0 128,245 4'5685 D 26 46223 OAX 7,41 46905 DX 142 

q5696 D 25 46224 OAX 7,41 46912 D 142 
462250A 8,41 ~6913 D 142 
46246 0 11,47 ~6916 0 144 

4577~ 0 26 46250 0 46,78,81 ~6918 0 142 
43712 DB 169 45775 0 26,106 ~6251 0 12,48 ~6923 0 14,50 

45797 0 166 46275 0 154 

43832 0 16,50 
43891 OA 124 ~72qq 0 189 

45813 0 133 4630q 0 121 47294 0 38,75 
q5822 0 133 46308 OBX 137, 245 

q3969 0 144 ~6332 0 121 
~3983 0 12'1 117309 0 195 
439840 124 q7310 ox 195 

q5956 0 10 ~7334 D 161 
~596~ 0 14 117388 OA 29 
q5982 ox 20,59 46582 0 78 Q73900 ,29 
11598q 0 19,58 q6583 0 77 117392 0 
45985 0 19,58 4658~ ox 78,81 ~7394 0 
45986 0 19,58 q6589 0 85 47395 0 

45001 0 34,71 q5992 0 124 46591 OA 85 ~7396 DXq5 
45003 0 34,71 45993 D 20,59 46595 DA 17,55 47398 ox 28 



NIJMEPWCAI.. !NDEX 

PART PAGE 
PAR7 

PAGE FAR'- PART 
NUMBER NUMBER NUMBIER 

PAGE 
NUMBER PAGE 

7401 0 29 47602 0 174 47955 0 20,)3 ~8232 D 138 
7~02 0 28 ~7603 0 174 47953 OXA 152 48233 D 138 
7403 0 68 47604 0 174 47959 DXA 152 48245 ox 25 
7404 OA 28 47605 0 174 ~7961 OA 153 48250 D 26 
7405 OXA 28 47607 0 174 47962 D 152 48250 DX 25 
71106 OAX 2B 47608 0 174 47979 0 123 48251 D 26 
,7407 030 29 47609 0 174 47981 D 45 48253 DA 26 
17407 032 29 47610 0 174 47984 0 10,48 48254 0 26 
7408 0 36,73 47619 0 150 47990 D 123 48255 0 26 
17409 D 37,74 47621 D 141 47991 D 123 118256 DA 26 
17Q 13 DX 36,73 47628 D 16,50 48256 OAXA 26, 247 
17413 OY 36,73 47629 0 16,51 

I 
48262 0 12,47 

47417 ox 36,73 47639 DA Sf 48296 0 12,47 
47424 0 36,73 47640 DR 15,52 
47425 OX 37,74 1'7643 OA 14,51 48035 0 173 
q425 DY )"7, 74,245 47696 0 10,45 48038 OA 162 

41427 0 37,7iJ 47691 DB 10,45 ~8ollo 0 167 
47428 0 37,14 11,45 48042 D 19,')8 48311 0 62 

47698 D ~8339 D 31,74 
47431 OB 36,73, 245 48044 0 121 

47432 D 37,74 48045 0 155 48340 OA 38,75 

47433 DX 37,74,246 480~1 D 153 48341 0 37,74 

47438 DA 31,74 48051 D 43 483112 DA 38,74 

47439 DAX 37,73-,246 ~7726 D 150 48053 0 42 48343 D 73 

47442 0 47727 D 149 4805'! 0 42 ~835~ D 61 
37,73 

~7728 D 150 48355 D 61 
411t49 DAY 36,73,246 48055 D 8,42 

47452 D 36,73 4771 D 175 48056 DA 8,112 48356 D 25,60 

41i!53 D 36,73 47172 D 115 48051 0 8,41 48353 0 25,60 
47773 0 175 42 48359 D 60 

47454 D 37,73 " 480sB 0 

47461 D 38,15 47715 0 175 48061 D 41 48384 D 13,49 

47462 0 38,75 47176 D 175 48072 D 121 48385 D 13,49 

47464 D 30,75 ~7778 0 113 48013 D 121 

471!65 D 38,15 47779 0 113 4801il D 123 
41468 0 30,75 

41180 0 173 48075 D 121 

41470 0 38,75 
48412 D 36,73 
48489 0 25 

41473 0 38,75 48492 D 25 
41474 0 38,75 117822 0 38,75 48111 0 13,49 48lJ93 D 25 
47475 DA 38;75 47823 0 141, 203, 205 48118 D 13,49 48496 DA 24 
47lJ90 D 189 
lJ7496 DB 51 

41840 D 1'1,47 ~8138 D 48 
47861 D 222 48139 OA 49 
47871 OA 2\7 ,219,222 481420 116 

47830 D 211,213,215, 48143 D lt6 48501 D 24 
222 48150 DC 124,246 48512 0 199,201,205, 

4783') D 211,21 3,21 5, 48151 DA 124,246 48514 D 199,201,205 
222 ~8157 DX 125 48521 D 201 

47501 OA 14 47889 D 234 48lsB D 124 48522 D 201 
47530 0 195 47890 ox 222,234 48159 D 125 48523 D aor 
47546 0 37,74 41891 0 234 48160 D 124 48524 0 201 
~75sB 0 16, 48164 0 125 48526 D 201 
47585 DAX 141 48165 DA 124 
41589 0 127 47924 0 21 3,21 5,227, 48168 0 125 
47591 0 127 229,232 48169 0 125 
~7593 0 127 47925 D 213, 21 5,227, ~8170 D 125 48671 0 195, 247 
47594 OA 174 229,232 118695 D 32 

47595 0 174 47926 0 21 3,21 5,221, 
li1596 0 174 229,232 48227 D 26 
47598 DAXA 174 47933 ox 45 48229 0 16, 48739 ox 191 
l17599 DAXA 174 "47Q'i, D 14.'11 W'\?-:tf1 rl! 1'i0 4876~ 0 190 



PART 
PAGE 

NUMBER 

~8842 OAX 25 
~88~8 D 209,247 

48906 D 131,203.206 

490~5 DA 23 
49076 D 125 
49090 DXR 37,74,247 
49091 DX 75 
49.091 DY 75, 2117 
49091 DZ 75,248 
~9092 D 75 
49093 DX 38,75 
~909~ D 72 

49105 D 203,205 
49107 D· 26 
~9108 D 26 
~9125 D 36,73 
49178 DA 201,202,203 
~9185 D 59,248 

119223 D 27 
492~2 D 211,21 3,21 5, 

217 ,219,222 

49359 D 33 
~9.362 D 171 
~9387 D 13 

119~07 DAX 26 
49416 DX 36,73,248 
49~17 D 36,73 
49418 D 36,73 
491119 D 36,73 
49420 DX 36,73 
119423 D 36,73 
49~24 D 36,73 
~9~50 D 207 
49~5' D 207 
49465 DB 171 
49466 DB 17' 
49467 DB 171 
49468 DB '7' 
49469 DB 171 
49470 DB 171 

(Rev ... d 2- 461 

PART 
NUMBER 

49471 DB 
49472 DB 
49473 D8 
49474 DB 
49475 DB 
49476 DB 
49477 DB 
49478 DB 
49479 DB 
49480 DB 
49481 DB 
49482 DB 
49l!B3 DB 
49484 D9 
49485 DB 
49486 DB 
49487 DB 

49502 D 
49528 D 
~9537 D 
~9538 D 
~95~1 OA 
~95~2 D 
495~3 D 
~95~4 D 
~95~5 D 
~95116 D 
49547 DA 
49548 D 
~95sB DA 
~9572 D 

~9sB6 D 
49587 D 
49593 D 

~9682 ox 

49791 D 
~9798 D70 

49950 D 
49952 D 

50098 DA 
50098 DAX 
')0099 D 

-288 _ 

NUMERICAL INDEX 

PAGE PART 
NUMBER 

171 501~9 D 
171 
171 
171 
171 50234 D 
171 50235 D 
171 502l!B D 
171 
171 
171 
171 
171 50307 DB 
171 50309 DA 
171 50311 DB 
171 50312 DB 
171 50313 DB 
171 50314 DB 

50338 D 
50359 D 
50366 DX 
50398 D 

222,232 
26 

203 
203 50410 DA 
203 50~11 D 
202 .50~ 13 D 
202 50~17 D 
202 50~30 D 
203 5O~31 D 
202 50~33 D 

199,201 
199,201,205 

201 
211,213,215, 
217, 21 9,222 50500 DA 

162 50500 DAX 
123 

37,73 

50607 D 
50607 DX 

53 50677 D 
50678 D 
50682 D 
50683 D 

36,73 50683 DX 
28 

8,41 50705 D 
'0,47 50760 D 

50763 DA 
50765 DX 

'51 50767 D 
151 5078~ D 
'5' ')0790 D 

GENUINE 
~PARTS 

PAGE PART 
NUMBER l~ .-139 50802 D 67 

50803 0 67 
50807 D 67 
50814 D 68 

222 50821 D 66 
222 50826 D 46 

25 50827 D 45 

70 
70 

171 50917 D 192 
171 50918 D 192 
171 50943 DA 13,49 
171 50949 D 13,49 

8 50950 D 49 
18 50951 D 46 
24 5095~ D 50 

150 50955 D 50 
50956 D 14,50 
50915 D 12,48 
50977 DAX 51 

11,43,47 50973 DAX 51 
45 

() 128 
132 
128 
128 
128 51001 D 207 

51002 D 207 
51038 DX 55 
510~0 DA 55 
510~1 DA 55 

138 51044 D 17,18,55 
138 51046 D 13.55 

51047 D 17 ,55 
51066 DB 139 
51066 DBX 139 

79 51067 DX 61 
79 51068 D 6, 

43,62 
43 
65 
64 
64 51101 DX 55 

51145 DX llJ 

51166 D .4, 
51167 DAX 4, 
5' 169 D 41 

63 5' '70 D 41 
195,248 5117' DX 4, 

195 51 '72 D 41 
'95 51183 DA 
195 51194 D 
235. 51 '95 D 43 

20:,)9 'i' '97 D 42 
PRINTED IN UNITED STATES OF AMEBIC. 



~ . .". .. ~ ... 
PART 

PAGE 
PART PART 

NUMBER NUMBER 
!PAGE PAGE 

PART 
NUMBER NUMaER PAGE 

201 OX lf5 51521 0 128 51952 0 193 52239 0 151 

202 OX 4) 51524 D 128, 249 51970 D 235 522lJO DA 151 

203 OA 13,49 51525 ox 78 52241 0 150 

204 D 32,56 51526oBXI4 88 52242 DB 151.,250 

1205 D 32,56 51527 0 83 52243 DAl< 150 

225 DO 128 51529 D ~3 52007 DX 12 52241j DX 150 

1227 0 127 51530 DX 61 52020 D 43 52250 DX 134 

,233 D 70,248 51532 D 60 52030 DX 213,215, 21 9, 52251 ox 133 

234 DA 71 515lj7 0 180 222 5225l~ 0 192 

12680 189 51550 DX 209, 249 52033 0 124 522')') Ill< 121 

1269 0 189 51551 ox 208, 249 52062 0 222 522')6 D 121 

1271 D I 189 52270 D 132 
52272 D 131,222 

52123 0 185 
5227'1 D 138 
52276 0 181 

51602 0 217 ,21 9,222 52128 D 78 522790 150 
;1305 OAR lj9 51605 ox 61 52130 OX 52,2lf9 52291 D 160 
il306 DAR 49 51661 D 145 52130 DY 52 

", 

52292 D 160 
;1307 DAR 49 " 51666 D 36,73 52131 D 52 5229110 172 
)1308 DAR 49 51667 D 3b,73 52132 OX 52 52297 0 217,219,222 
51308 OAR 13 51668 0 63 52135 ox 52 

51309 DAR 46 51610 DX 63 52136 D 52 

51310 0 46 51671 DX 63 52137 DX 52 

51311 0 47 51672 0 62 52138 OA 52 

51312 D II,l'7 51613 D 63 521112 0 52 

51313 D 10,45 52143 DA 52 52318 DA 232 

51316 D 10,45 52176 DC 60 52319 DB 85,222 

51317 DXA 55 52390 0 176 

51318 D 55 51132 D 68, 249 
51324 D 10,45 51735 D 68 

51325 D 12,47 517~5 D 195 52201 DX 118 

51326 ox 48 51773 Dil 34,7 1 52205 0 175 52404 D 131 

51327 DX 48 51174 0 207 52207 0 157 52405 D 131 

51328 D 48 51175 0 34,71 52208 0 144 5241'5 0 195 

51329 D 45 51790 0 10,46 52209 D 157 52463 OX 52 

51330 0 77 52210 DAXA 158 
51331 ox 11 52211 0 t42 

51332 DX 17 52212 D 142, j 43 

51333 D)( 71 51849 DX 138 52213 0 143 

51334 ox 17 51850 0 138 52214 0 143 52514 0 63 

51336 DX 11,45 51852 0 139 52215 0 143 52515 DA 63,250 

51337 OBX 78 51887 0 235 52216 0 142 52519 0 62 

51338 D 83 51888 D 235 52217 D 142 52520 0 62 

51339 D 83 51889 0 235 52218 D 142 

51399 0 153 51891 D 235 52219 OA 143 

51892 D 235 52219 DB 143 52605 0 ." 12,48 

51893 D 235 52220 D 142 52606 D 12,47 

51434 D 79,85 5!89~ D 235 52221 D 143 52608 DA 14,51 

51434 DX 79,85 51895 0 236 52222 0 158 52612 0 77,80 

5189,8 D 235 52225 0 157 526 130 77,81,250 
52226 0 158 52620 0 61 
52226 DA .58 52621 DX 61 

51510 D 132 51915 oA !81 52226 OAX 158 5262"\ D 61 

51511 D 183 51933 0 138 52227 D 159 52624 0 61 

51517 0 78 51939 D 133,134 52229 D 158 52626 0 60 

51517 DX 78 51940 D 134 52230 DA ISS 52633 OA 143 
51518 ox 78 51941 D 134 52231 D 158 52638 D 143 

51519 ox 78 51942 ox 133 52237 ox 142 52640 0 61 



PART PAGE PART 
NUMBER NUMBER 

52745 D 109 52821 DX 
52750 DAX 15,250 52822 DX 
52750 DAY 16 52823 D 
52751 DA 15 52824 0 
52752 DA 15 5282'5 DA 
52752 DAX 15 52826 DBX 
52754 0 14 52855 D 
52755 DA 23 52869 D 
'527'i6 0 23 
52757 DA 15 
52757 DAX 15 
'527'58 OX 12 
'527'59 DX 18 52969 D 

52761 D 13 
52762 DX 10 
52764 D 23 
52769 0 17 53031 D 

52770D 18 53063 D 

'52771 0 17 53076 D 

52772 ox 17 53079 D 

52713 D8 32,250 53083 0 
52714 DX 12 
52716 DX 12 
52778 D 8 
52780 0 8 53136 0 

52783 ox 8 53176 DA 
52784 DX 7 53171 DX 

52786 D 7 53187 D 

52787 0 8 53196 D 

52780 DX 8 53197 D 

52789 D 10 53197 DA 

52790 0 10 53198 D 

52791 ox 7 53199 0 

52793 OA 7 
527940 33 
52795 DD 8 
52796 DAR 13 53200 D 

52797 DAR 13 53201 D 

'52798 OX 12 53202 D 

52799 D 12 53203 D 
53204 D 
53205 D 
53206 D 
532070 

52800 0 12 53208 D 
5280L OXA 18 53209 D 
52806 ox 18 53210 D 
528080 18 53211 D 
52809 DBX 16 53215 0 
52810 ox 24 53216 ox 
52811 OXA 26 53216 OAX 
52812 D 25 53222 DA ' 
528130 24 53223 DA 
52814 0 27 53226 D 
528150 27 53227 0 
52810 ox 16 53243 DA 
52819 ox 16 53244 DA 
"52820 ox 16 53245 DA 

(ReviSed 2 46) -

-290 -

NUMERICAL INpEX 

PAGE PART 
NUMBER 

16 53245 DAX 
10 53246 DA 

23,141 53246 OAX 
8 532470A 
8 532470AX 

16 53248 D 
139 53249 OA 
150 53250 D 

53251 D 
53252 D 
53253 D 
53254 DA 

229,232 5325'5 D 
532'56 0 
532')8 D 

132 
26 
26 533'52 OA 

68,250 533'530A 
63 533'54 DA 

533'5'5 DA 
53358 DA 
533'590 

65 53360 D 
35 53361 D 

223 53362 D 
184 53363 DX 
184 53364 DX 
1B5 "i"n6"i DA 
185 53366 DA 
185 53367 D 
185 533680 

53369 DX 
53370 D 
53372 DX 

185 53373 D 
185 53389 D 
185 '5"1"19'5 DA 
185 53398 D 
185 53399 D 
185 
185 
184 
185 53400 DX 
185 53437 DC 
184 53459 DA 
185 53474 D 
223 53477 DA 
223 53478 OA 
223 53479 DA 
163 53480 DA 
163 53481 DA 
223 53482 DA. 
223 53486 D 
168 53489 DXA 
168 53490 D 
169 '5"1491 DX 

PAGE 

169 
169 
169 
169 
169 
169 
169 
169 
2C1 
202 
202 
201 
202 
202 
203 

165 
165 
164 
164 

164,166 
164 

164,166 
164 

164,166 
164 
163 

164,251 
163,251 

164 
163 

164,166 
164 
164 

164,166 
151 
166 
167 
166 

166 
43 
66 

141 
141 
141 
141 
141 
141 
141 
141 
152 
154 
121 

GENUINE 

~PARTS 
PART r::j NUMBER .- -

53494 D 127 
53495 D 153 
53497 D 154 

53503 D 154 

53'504 0 154 
53506 D 154 
53507 D 154 
53')08 DX 155 
53514 D 154 
53520 DA 152,251 
53'5"17 D 158 
53'538 D 160 
53'539 OAX 160 
53'544 D 145 
53548 D 145 
53549 D 145 
53550 D 145 
53551 DA 145 
53552 D 145 
53553 D 145 
53559 D 121 
53560 D 10,47 
53563 0 77,81 
53595 D 147 
53596 D U 5Jj97 D 
53598 D 

53600 D 147 
53605 D 147 
536060 147 
53627 D 160 
53631 D 143 
53632 DX 142 
53633 DA 143 
53634 D 144 
53635 D 143 
53636 D 143 
53637 D 143 
53638 D 143 
53639 0 144 
53640 0 144 
53643 0 47 
5365'5 0 172 
536560 172 
53657 DB 173 
53658 DB 173 
536'59 DB 173 
53660 DB 173 
53670 D 207 
53683 DA 142 

53714 D 121 
53715 D 121 

-
PRINTED IN UNITED STATES OF AMERlC 



-- 291- GENUINE 
NUMERICAL INDEX (ijJ) PARTS 

PART 
PAGE PART 

PAGE PART 
PAGE PART 

NUMBER NUMBER NUMBER NUMBER PAGE 

n16 D 144 53939 D 195 54038 D 190 54303 DX 09,254 
17I7 Dii. 141 53940 D 195,252 54067 DX 223 543130A 89 
3725 D 139 53942 D 191 54069 D 223 54314 DB 89 
37:10 D 177 53943 D 191 54070 D 223 54315 D 89 
3731 D 176 53948 DAX 191 54031 D 194 54316 D 89 
3732 D 176,223 53949 D 191 54032 D 194 54317 D 08 
3752 Dii. 179 53950 DA 191 54085 D 60 54318 DAX 92 

3753 D 177 53951 D 19 1 54086 D 60 54320 D 88 
3754 DX 179 53952 D 191 54087 D 179,253 54321 D 89 
3755 DX 177 53953 D 138,139 54039 DX 197 54322 0 29 
;3756 D 179 '5'1991 D 138 54090 DX 197 54323 0 89 
;3757 D 177 53955 D 135 54092 D 197 54324 D 89 
13759 D 177 53962 Dii 199 54095 DXA 177 54326 0 88 
13760 D 177 53963 Dii. 201 54096 DXA 177 54329 D 88 
)3766 DAX 180 53964 OA 201 5409( DAl< 178 ,)4'\'10 "D 89 
53768 DAX '78 53966 DAX 199,20 I ,252 54098 DA 179 54331 D 89 
53768 DAXA 178 53967 D 199,201 54099 DX i79 54332 0 89 
53769 ox 176 53968 D 199,201, 205 54333 DA 91 
53769 DXA 176 53970 D 201 54I~4 0 89 
53770 D 157 53971 ox 66 54335 D 91 

54!00 ox 179 54336 D 88 53978 ox 196 
stH 03 ox 149 54342 D 89 53979 DX 196 
54115 D !89 54343 D 89 53980 0 196 
511116 DA 129 54344 D 92 53983 DX 64 

53815 D 189 54124 D 61 54345 D 91,254 53984 ox 64 
53826 D 189 54125 D 61 54346 D 91 
53837 DX 69 53985 DX 65 

54127 D 192 54347 D 53908 D 137 91 
53840 D 67 

53969 D 137 'Y-II 58 D 43 54348 DBX 91 
53842 D 68,251 

53QQO [lAX 180 54349 D 91 
53843 D 68 54350 D 91 
53853 D 186, 187 54207 D 132 54351 D 91 
53854 DA 32,56 54262 D 135 54352 D 78 
53872 D 12,49 54002 D 159 54273 D 135 'Y-l357 D 92 
53875 DA 67,222 54003 D 159 54276 D 135 543'58 D 91 
53876 D 25 54004 D 159 54273 D 95 54359 D 92 
53877 D 25 54005 D 159 54287 0 88 54360 0 93 
53879 D 178 54006 D 157 54289 D 89 54361 DY 93 
538fu DAl< 137 54007 D 158,159 54290 D 88 54364 DB 93 
53881 D 139 54003 0 158 54291 D 89 54365 D 93 
53882 D 139 54009 D 157 54292 D &S 54366 D 93 
53883 0 139 54010 D 159 54293 0 88 54367 0 93 
53884 D 139 54011 D 157 54294 D~j( 88 54370 0 93 
53892 D 123 540120 158 54295 D 88 54371 0 93 
53893 D 123 54013 0 159 54296 D 89 54372 OB 88,254 
53894 D 123 54016 0 159 542970 89 54373 DB 88 
53895 0 123 54017 OA 159 54298 0 89 54374 0 88 
53896 0 174,251 54024 DC 131,252 54299 0 90 54376 D 95 
53897 D 174,251 54025 OC 131,252 54378 D 95 
53898 OA 174,174A 54026 D 174 54379 D 95 

54027 0 174 54380 D 96 
54028 D 174 54300 DBX 91,253 54382 D 97 

53902 D 131 54029 0 174 54300 DBY 91 54383 0 97 
53903 D 131 54033 D 38 54301 D 92 54384 D 90 
53904 u 131 54034 0 38 54303 D 90 543Bs 0 90 
53907 0 131 54035 DX 38 54304 D 90 54386 D 92 
53921 D 175 54035 OY 38,253 54305 D 89 54387 DB 91 
53924 D 175 54035 oz 38,253 54306 D 90 54388 D 95,96,254 
53925 D 175 54037 D 190 ')4::107 DA 92 54389 D 96,254 

(Revised 2~'46) 



-292 - GENUINE 
NUMERICAL INDEX ~PlRTS 

PART 
PAGE PART PAGE PART 

PAGE PART 
NUMBER NUMBER NUMBER NUMBER 

54393 0 96 54473 0 97 54856 OA 223 553780AX 
54394 0 96 54474 0 97 54857 OA 223,232 55379 0 8 
54395 0 97 54475 OA 97 54858 0 223 55379 ox 8 
54396 0 97 54475 OAX 97 543600 132,223 
54397 0 97 54476 OA . 97 54861 ox 223 
54398 ox 95 544770 97 54861 OAX 223 
54399 0 95 54478 DB 97 548630 223 

55428 OA 54481 0 91 54864 ox 223 96,IOC 

'54485 ox 29 54866 DX 224 55440 0 132 
54486 0 139 54867 D 224,232 55442 0 162 
54488 DX 28 54871 DA 21 I ,215,224 55443 0 162 

54400 0 95,255 54489 0 27 54872 D 213,224 55462 0 217,219,2 
54401 0 95 - 55463 0 211, 21 5,"2 
54402· ox 95 55464 0 211,213,2 
54404 0 95,255 55471 D 132 
54405 0 95 . 

55479 0 185 
54406 0 95 54501 D 125 55481 0 185 
54407 0 95 545020 125 54947 0 18 55482 0 185 
54408 OA 90,255 54513 0 159 54953 0 128 
54409 OA 90 54514 0 160 54956 0 120 
54410 OA 90 54515 D 160 54957 0 128 
54411 0 90 54518 0 96 ')4q64 0 63 53539 0 121 
54412 0 90 54521 0 96 54969 0 127,151 
54413 0 90 54522 0 97 54970 0 26 
54414 DB 90 545230 97 54988 0 26 
54415 0 90 54524 D 97 55627 0 10 
54416 0 90 545280A 95 55628 0 
54417 0 95 54529 0 95 55660 OA 
544180 95 54530 0 90 55691 ox 
54419 OA 96 54537 OA 71 550150 36,73 55693 ox 135 
54420 OA 96 55054 ox 42 
54421 0 96 
544220AX 96 
54424 ox 96 54610 OA , 151 55745 0 150 
541+27 0 96 54650 OA 56,256 55175 0 124 55746 OAX 133 
544280 96 54688 D 55,257 55748 0 135 
544300 95 54692 OA 65 55754 0 132 
54431 0 96,256 546940 65 55772 0 96 
54433 DB 96 546950A 65 55228 OD 128,257 5577'5 0 92 
54434 0 97,101 54697 D 65 55229 OAXA 128 557760 92 
54435 0 97,101 55230 DB 128,257 55780 DA 71 
54440 D 97 55231 DXA 128,257 55789 D 135 
54441 0 97,101 55231 DYA 128 
5~442 D 95,256 54708 0 65 55232 DA 128 
54451 OA 95 54709 0 65 55233 DX 128 
54454 ox 97 54710 0 65 55267 0 128 55855 D 36,73 
54457 DAX 97 54760 0 83 55868 DX 134 
544580 95 54761 0 83 55875 DC 124 
54459 ox 95 54762 0 83 55876 0 124 

54460 0 90 547630 83 
54462 0 97,101 54764 D 83 55311 ox 174 
54463 0 95 54765 0 83 55350 0 97 
54464 0 90 54766 0 83 55351 D 21,258 55911 DX 16,53,25 
54468 OA 90 54769 0 223 55354 OA 61 55954 D 149 
544690 97 55360 0 97 55955 0 
54470 0 97 55361 D 88 55957 DB 
54471 D 97 55371 OAX 128 55959 0 
54472 D 97 54855 OAX 223 55377 0 147 55959 DA 149 

PRIN'I'ED IN UNITED-STATES OF AMEklI,,!A 



-293- GENUINE 
~UMERICAL iNDEX 

PART 
PAGE PART 

PA.GE PART PARi 
NUMBER NUMBER ~HJMaER 

PAGE 
NUMl9lER PAGE 

5959 DB 149 56519 0 132 57167 0 96 57530 0 171 
5959 DBX 149,258 56527 D 63 '57169 D 96,259 57531 0 171 
5999 0 0,42 56537 DX 67 57176 D 171 '57'5'12 D 171 
5999 DX 3,42 56538 ox 67 57533 0 171 

56542 ox 67 57534 DA 171 
56543 D 66 .57535 OA 160 
56543 DO 66 57536 0 166 
56576 0 92 57235 0 172,259 57542 D 171 .6064 0 192 56587 ox 61 57239 D !7? 57543 ox 137 ;6066 0 37,74,258 56597 D 137 57255 D 203 

;6069 DX 138 
56597 ox 13] 57275 D 213,215, 21 9, 

;6070 DX 138 224 
57276 0 211,213, 21 5, 

217, 21 9,224 57714 D 189 
57277 D 21 3,215, 21 9, 57728 DX 132 

56107 D 63 56613 D 145 227,229,232 57729 D)( 137 
56108 0 18,55 56623 D8 52,259 57279 0 213,224,260 577360 8,42 
56113 D 89 56624 DB 52, 187 57281 D 217,219,224 5Tl36 OX 8,42 
56125 D 195 56692 D 31 57283 DA' 211,215,217, 577'jO D 151 
56126 D 195 56693 DAl( 31 219,224,260 57755 D 33,75 
56127 D 195 56698 0 189 5728S D 211,213, 21 5, 57700 DII 34 
56128 0 195 217,219,224 57189 D 186,107 
56151 D 139 57286 DX 211, 21 5,217 , 57792 Oil 14l~ 

56174 Il 6J 21 9,224 57193 D 144 
56187 D 143 57293 D 65 
56188 D 142 57013 D 226 57295 Ol( 137 

57014 D 226 57296 D 137 
')701') D 226 579050 153 
57016 D 226 57913 D 16,50 

56253 DA 15,258 57017 D 226 57925 D 14\ 
56254 DB 15,1 87 570180 226 57304 D 136,187 57926 DX 37,73,260 

57022 D 420 57310 OY 213, 21 5,224, 57956 D 29 
57026 D 220 234 57957 0 28 
51027 D 220 57311 D 260 57977 D 29,261 
57028 0 220 57311 DY 219 ,224 ,231~, 57982 D 138 

56392 DX 178 57029 D 220 260 57982 ox 133 
56393 ox 178 57030 D 220 57312 D 2311 
56394 ox 177 57031 0 220 57313 D 234 
5619') D 18~ 57032 0 220 5731.4 D 38,75 
56396 D 139 57039 Il 226 57382 0 ·12\ sB002 ox 224 

57040 D 226 51383 D 121 sB064 DXA 204 
57041 0 21,59,259 57389 0 23 sB085 D 204 
57050 D 139 sB068 D 205 

56425 D 18 57050 DX 139 sB069 D 205 
56475 D 153 57052 D 181 sB070 0 205 
56477 D 153 57062 DX 213,215,219, 57503 DX 91 sB072 D 206 
56479 0 153 227,229,232, 57505 ox 92 58073 DB 205 
56480 D 134 57063 D 227,232 57506 0 92 sB080D 204 
56481 D 134 57507 0 92 58081 0 204 
56482 D 134 57')08 D 92 sB084 D 206 

57513 DA 171 ')8086 D 204 
57143 D 213,215,219, 57514 DA 171 58087 D 206 

56504 0 224 224,229,232 57515 DA 171 58088 D 206 
56505 OA 224 57146 D 211, 21 3,215, 57516 OA 171 58089 DX 205 
56507 D \32 217 ,219,224 57526 0 171 58090 DBX 205 
56508 0 133 57164 D 226 57527 0 171 58093 D 204 
56511 DAX 224 57165 D 226 57523 D 171 58095 DA 23 
56517 D 132 57166 ox 224 57529 D 171 58099 DA 209 

(Re?iHd 29'46) 



GENUINE 
NUMERICAL INDEX 41DPARIS 

PART 
PAGE PA.RT 

PAGE PART PAIRT (1 NUMBER NUMBER NUMBER iPAGE 
NUMB"R 

58100 0 209 59100 OA 66 59602 0 112 59681 0 109 
58101 0 209 59109 0 10 59603 0 112 59682 0 109 
58102 D 209 59116 D 132 59604 0 109 59683 0 109 
58103 D 209 59122 0 208 59605 DX III 59684 D 109 

59123 0 208 59606 0 112 59685 D 109 
59172 0 28 59607 OAX 109 59636 D 109 
59173 0 28 59608 0 110 59686 ox 109, 263 

58262 D 229,232 59175 0 21 3,21 5,219, 59609 0 103,115 59687 D 109 
58294 OAX 165 224,229,232 59610 D ! 17 59688 D 109,115 
58295 DAX 165 59611 0 117 59689 D 109 
58296 DAl< 165 59612 D III 59690 DAX 109 
58297 DAl< ',65 59613 D I J I 59691 ox 109 
582% D 165,261 59221 0 29,262 59614 DA III 59693 ox 109 

59241 0 69 59615 DA III 59694 D 106 
59616 D III 59697 0 117 
59617 D 112 59698 0 117 

58318 DA 131,261 59618 0 III I 

'i8'<,22 ox 180 59309 DX 148 59620 ox 109 
58332 0 95 59310 D 148 59623 0 109 
58333 0 95 59311 0 148 59624 D 109 59701 D 106 
58334 D 97 59312 D 148 59625 0 109 59702 D 106 
58335 0 95 59313 D 148 59626 0 109 59703 D 106 

58357 D 145 59311~ 0 148 59627 D 117 59704 D 117 

58358 D 143 593150 148 59631 0 109 59705 D 117 
58359 DMX 53,261 59317 D 148 59633 0 109 59706 D 117 

593180 148 59631~ D 109 59707 D 106 
59319 D 148 59635 D 109 59708 D 91 
59320 D 187,262 59636 D 117 59709 D 

58453 D 193 59322 D 194 59638 D 109 59710 D II 

58455 D 193 59326 D 194 59640 D 109 59711 D 115 
59330 D 19~1 59642 D 109 59712 0 115 

59337 !) 208 59645 D 109,112 59713 D 115 

59338 0 208 59646 0 109,112 59713 ox 115 

58511 D 7,41,48 59647 0 III 59714 D 115 

58554 D 8,261 59648 0 III 59715 DA 115 
59421 D 194 59649 0 III 59716 0 115 
59424 DII 34 59650 DA 109 59717 0 115 

59480 0 12i48 59652 D 109 59718 0 118 

59481 0 13,48 59653 DII 111, 26 3 59719 OA 113 

58835 D 67 59482 D 12,48 59657 0 111 59720 D 118 

58836 D 68 59484 0 13,48 59658 D III 59721 0 118 

59659 0 
59722 0 118 

58837 0 68 59486 0 48 III 

58840 DX 68,261 59487 D 13,48 59660 [) III 59723 0 118 
59724 DAX 118 

58843 DX 66 59488 D 13,48 59661 DX 103 

59489 D 59663 D 109 59727 0 105,106 
13 

59664 0 109 59729 0 102 
, 59665 D 109 59730 D 103 

18,55 59666 ox III 59731 0 103 
58997 OA 

59667 0 III 59732 ~ 103 
59520 DX 198 59670 0 112 59733 DX 103 
59522 0 198 59673 0 112 59733 OAYA 103, 263 
59523 0 198 59674 0 109 59733 DAX 103 
59524 0 198 59675 0 115 59734 DA 117 

59054 D 208 
'i9"i2'i 0 198 59676 81,115 59735 D 103 

59055 D 203 59526 D 198 59677 ox 109, 263 59736 0 10 
59055 DX 208 59527 D 198 59678 D 109 59737 D 1 

59056 0 208 59528 D 198 59679 D 109 59738 D I 
59097 D 69,262 '59'5'11 0 49.262 '19680 D 109 59739 D 103 



-295- GENUINE 
NUMERICAL INDIE:;lt PARIS 

PART 
PAGe: PART 

PAGE PA.RT 
PAGE PART 

NUMBER NUMBER NUMBER NUMBER PAGE. 

1740 D 103 60137 OAX 79 6080S 0 ~32 617S7 0 203,206 
n41 D 103 60137 DAY 1'9 

60870 D 83,266 611S8 D 203,114 
1741 DA 103 60138 ox 19 

60871 OA 83 61759 D 203,206 
J742 DX 103 60139 ox 19 60872 D 83 
n43 ') 103 60140 DX 19 

608(6 D 83 
)744 D 103 60140 CAX 79 60877 0 83 
)746 DB 102 60140 DAY 60873 ox 83,266 61808 D 8,42 

79 61812 0 229,233 1749 D 103 60141 ox 61 
9750 D 103 60147 DA 15 

61813 D 229,233 
9751 D 103 60147 DB 15, 187 

61831 D 229,233 
9752 DA 107 60149 08 15,107 60910 DNS 211,213,225 61832 0 230 
9754 D 107 60188 DAX 137, 263 60938 D 229,233 

61833 0 230 
9755 0 107 60193 OA IS, 263 60947 D 29,1 07 

' 61834 0 230 
9756 0 107 60194 OA IS, 263 618350 23P 
9757 D 107 618360 230 
9758 D 107 

61001 DAHl( 61837 D 230 
9760 DA 117 135 61033 D 230 61002'DAHX ~2 9762 ox 117 ,26 3 

60200 D 65 61032 0 61839 0 230 
>9763 D 106 227 610400 230 
,9767 D 105 60218 0 69, 187,264 

61941 D 230 60221 DA 171 9772 D 105 61842 D 230 
;9781 D 105 61111 0 93 618113 D 239 
;9782 ox lOS 61113 D 23 61844 0 230 
097840 105 61115 D 128 

61845 0 230 
;9784 DA 105 60330 D 28 61119 0 220 

61846 D 230 
i9793 0 105 61122 0 220 

61847 0 230 bl125 0 220 61868 0 233 60405 D 143 61127 D 128 
61875 D 229,233 60476 ox 174A 61134 0 95 618840 55,235 60470 0 18,187 

,9811 DM 16,50 60486 DA 220 
,9860 D 134 60487 0 220 

61908 D 88 >9880 D 65 60488 0 225 61206 0 79, 187,266 61911 D 89 ,9884 D "5 60489 0 227 61208 D {7,31 61917 D 91 598870 65 61209 0 77,81 61918 ox 91,266 59888 0 65 61242 D 88 61921 D 106 
59889 0 65 61248 0 138 61923 ox lOG 

60570 D 10 61263 DX 229,233,234, 61924 0 106 
60571 ox 13 2G6 61925 0 106 
60573 D 164,166 61264 D i{$ 61926 DX 109 59900 D 79 60599 0 13,264 61279 D 233 61926 DAY 109 59900 :lX 79 61281 0 2'33 61926 OAX 10;1 

59902 ox 79 61283 D 233 61927 0 103 59905 D 79,92,1 87 61928 ox 115 
5991 I D 92 60732 0 92,187,265 61929 D 115 

60738 D 80 61316 D 10 61931 0 115 " 60740 0 96,100, 265 61317 0 10 G 1932 0 115 
b0022 DXI4 88 60741 0 96 61~38 0 66 61933 ox liS 
60094 D 37,74 60742 DAX 92 GI935 0 liS 
60095 D 150 60744 D 92 61939 0 105,118 
60096 0 150 60744 ox 92 61412 0 18 61940 D 117 

60745 0 97 61941 0 106 
60747 ox 19 61942 0 117 

60128 D 31 61506 0 8 61943 D 105 
60129 0 31 61507 D 8 61946 D 105 
60130 D 21,59 '61508 DX 138 61947 OXA 105 
60131 DA 78 60002 DB 15 61509 DX 138 61951 0 105 
60137 ox 79 60803 OA 15,266 615940A 34 61956 D 91 

{RllIvili.loci ::V46) 



-296 - GENUINE 
NUMERICAL INDEX ~PARTS -

PART PAGE PART 
PAGE PART 

PAGE PART ~:~,:= NUMBER NUMBER NUMBER NUMBER 

bl~J( D 92 62222 0 99 62406 OA 1.67 63116 D 5 
61958 0 91 62223 0 99 62488 0 167,268 . 63121 0 Il 
61959 ox 90 62224 0 99 62493 D 34,71 63121 ox 11 
61962 D 91 62225 DX 99 63122 0 11 
619630 90 62227 0 99 63123 D 51 
6196') D 89 62228 D 99 63123 DX 51 
61969 D 85 62229 ox 99 63127 DAX 13t 
61970 0 91 6223"10 100 62622 0 90 63128 DX 13~ 

6223') 0 100 62624 D 16 63139 DI~X 16,< 
62236 D 101 6262,) 0 100 
62237 DX 99 62626 0 100 

62028 D 15 62242 0 99 62627 0 100 
62243 DA 101 626280 100 632250 191': 
62245 0 lOt 62633 0 100 63226 0 191': 
62246 ox 99 62637 D 101 63227 0 19E 

621150 89 62247 0 99 62638 0 101 6~2'i"i 0 14:; 
621180 89 62248 0 100 62639 0 lOt 63256 0 14£ 
62120 0 89 62249 0 99 62640 0 101 63257 0 144 
62121 0 82 62250 DX 101 62641 0 101 63265 D 17 :: 
~2122 0 89 62253 D 101 62642 0 lOt 63282 0 13.~ 
62123 0 85 622')4 0 101 62643 0 101 63299 ox 53 
62124 0 91 622'5') ox 10J 62644 0 101 
62125 D 93,267 622590 101 62645 0 100 
62126 DY 93, 267 62260 0 101 62648 0 100 
62129 0 93 62261 0 101 62672 0 56 63300 ox 53 
62158 D 185 62262 0 101 63302 D 52 
62159 D 185 62263 ox 101 63303 0 

a~ 62159 DX 185,267 62264 D 101 63316 D 

62190 0 99 62265 0 101 62779 0 141 63317 'OA 41 
63320 D 141 621930 90,267 62267 D 100 627"79 ox 141 

62194 0 92 62267 ox 100,268 63322 OA 144 
63324 0 220 62195 0 90 62268 ox 100 
63325 0 220 62196 0 90 62270 0 99 63326 0 220 62197 0 90 62271 0 99 62366 0 7,13,41,43 63:,30 ox 16 62198 0 90 62272 ox 100 
63381 DX 16 62199 0 90 62274 0 100 
63332 0 16 

6227'50 100 
63383 0 16 

62276 0 100 62930 0 80 
62277 DO 12 62931 ox 80 

62.200 0 100,267 62278 DB 12 62932 ox 80 
62203 0 101 62933 ox 80 63416 0 203 62204 0 100,101 62934 ox 80 63427 O~ 115 62205 0 99,100,101 62939 0 81 63436 0 85 62206 0 100 62302 0 229.233 62941 0 81 63446 ox 61 62207 0 100 62313 0 201 62943 0 81,115 63447 0 61 
62208 0 100 62314 0 201 62945 OA 85,268 

I 622090 100 62315 0 201 62946 OA 85 
6221-0 0 100 62948 OA 85 
62211 0 100 62949 0 85 63629 OM 23 
622130 99,268 62950 ox 81 63690 D 143 62214 0 99 62440 0 134 62951 DX 81 63692 D 144 
62215 0 101 62441 0 180 62952 OAX 81 
62216 OX 101 62442 0 180 62953 OAX 81 
62217 ox 99 62465 0 134 
62218 0 99 62466 0 134 63732 0 
62219 0 99 62467 ox 8 63737 0 
62220 0 99 62468 DX 180 630')4 0 ,68 63788 0 233 
622210 99 62469 0 180 630')') 0 I 168 63739 0 I 233,2f 

PRINTED IN UNITED STATES OF AM: 

t 



".;; 

- 297- GENUINE 
NUMER!CAl iNDEX 

PART PAGE PART 
PAGE PAINT PART 

NUMBER NUMBER NUMBER PAGE 
NUMI3IER PAGE 

)4 D 56 64488 D 159 65210 D 66776 0 )5 D 32,56 64490 DA 158,270 103 194 
65259 D 168,271 64491 0 157 65260 0 168,271 64492 D 159 

670')8 0 168,272 
37 0 165 

64504 D 59 D 165 23 
65309 01 

90 0 165 64520 DA 85 102 67118 D 134 

96 DA 167 64521 D 85 65322 0 33 
64536 0 28,68 65323 D 33,70 
64543 D 60 65333 D 70 67203 D 107 
64544 D 60 65343 D 33,70 67233 D 107 

16 3, 269 64545 D 60 65348 D 70 67234 0 107 )01 DA 
64574 D 61,270 65349 D 33 67235 D 107 )02 OA 163, 269 65355 0 )04 D 165 
64576 D 135 112 67247 0 171 

165 
64577 0 135 65359 D 33 67248 0 171 )05 D 
64578 D 135 65301 D 71 67266 ox 28 )06 0 165 6537L1 0 92,187 JIO DA 165, 269 64638 0 134 )113 D 118 611641 DX 133 67327 D 220 )44 D 106 

)49 D 
64643 0 135 67328 D 220 

139 64675 D 111,271 654000 105 67349 ox 141 
J49 DX 139 64676 D III 67389 D 107 )60 D i03,105 64679 D ID9 67393 D 107 J70 D 118 67394 DA 107 
Oil 0 1,59,132 65534 0 225 

64870 0 103 
64871 D 103 67669 DX 209 

159 D 4'09 67670 D 209.272 
161 D 101 65833 0 133 67671 D;S 209 163 D 141, 203,205 64932 0 69 658680 123 67672 ox 209 
189 D 99 64956 0 206 6s869 0 123 67674 D 220 
190 0 99 64959 D 88 658700 105 67677 D 180 
191 D 99 64960 D 88 67688 D 130 
192 0 99 64961 D 88 
·193 0 99,270 64967 D 139 
194 0 101 64981 D30 29 66000 OAX III 67727 OA 163 

64987 D32 29 66002 D 103,112 67728 OA 16 3 
64996 D 61 66003 D 112 67761 0 92 

66D04 D 112 67796 D 100,272 
1339 D 31 66005 D 112 

4341 D 270 65027 D 115 66007 0 112 
361 0 16 65028 0 115 66008 0 112 67812 D 14 

1362 0 16 65029 0 115 66010 0 III 67870 D 89 
1363 0 16 65056 0 117 66011 DA 111,272 67897 0 162 
+364 ox 16 65064 0 181 66012 D III 67898 0 162 
4367 DX 16 65066 0 105 
4379 ox 52 65069 0 85,222 

66108 OB 4380 ox 52 65077 OAX 81 103,272 
4381 ox 53 65073 OAX 81 66109 D ! 15 67917 0 109 
4383 ox 52 65D79 ox 81 66110 0 109 67918 0 103 
4385 ox 16 65080 ox 81 67919 0 103 

El5092 0 138 67922 0 103,138,273 
66241 OM 113 67923 D 103 

65111 0 168,271 66272 0 25 67924 0 103 
4451 D 52, 187 65111 D)( 168 67942 0 28,69 
4452 0 52,270 65112 0 168,271 67944 0 78 
4479 DXA 46,270 65122 D 168,271 67979 0 112 
4487 D 1.5] 65123 0 168,271 66392 D 109 67980 D 112 

(Rl!lvilMd 2.'46) 



-298- GENUINE 
NUMERICAL INDEX ~PARTS 

PART 
PAGE PART PAGE PART PART t:~¥, NUMBER NUMBER NUMBER PAGE 

NUMBER 

63012 D 112 £4A 305 38,75 16603 H 236 41229 H 235 
68054 D 179 

E4A 324 37,74 16660 H 236 

68090 D 85 E4A 351 37,74 16661 H 236 
£4A 352 37,74 16662 H 236 41634 H 13,49,1 
E4A 353 37,74 

68251 D 43 E4A 372 38,75 
68252 D 18,55 1857'5 H 204 45027 H 132 

E4A 546 36,73 

63315 D 20,59,273 1326 E 181 21406 H 153 47415 H 133,158 

68380 D 107 21407 H 127 
68388 D 103 21444 H 127,156 
68389 D 103,273 G 21491 H 79 48716 H 63 
63399 DM 35 

G 1110 23 
22307 H 160 49353 H 115 

68419 D 112 G 1988 63 

G 3754 16,53 23276 H 159 49425 H 234 
68613 DX 88 G 3792 ~I ,59 
63625 D 100 
63626 D 100 G 6579-1/3 32,'56 25038 HA 65,66 50539 H 235 
68630 D 153,273 
63632 D 153,273 
68636 D 153,273 G 9053 196 26453 HX 225 54909 H 13 
68669 D 46 .' G 9210 209 

0 12059 GT 174A ,275 27080 H 3,41 64022 H 
' j' 

63782 D 15,273 
68784 D r5,273 12060 GT 174A 
68736 D 15,274 12061 GT 174A 27166 H 128 66339 H 235 
6R733.D 15,274 12062 GT 174A . 66340 H 235 , 

12063 GT 174A 2Bsoo H 132,225, 
12064 GT 174A 227,233 

69212 D 143 12065 GT 174A 28659 HA 31 67~0 H 90,100,1 
69233 0 101,274 

H 
81448 H 125 

69332 D 93,187,274 H 156 181 29645 H 227,236 , 

~. H 4213 131 
69413 0 92 , 29939 H 225,236 84319 H 34,71 
69449 D 115 H 5476 185 29971 H 227,236 
69450 D 115,274 
69464 0 141 
69466 D 141 3405 H 34 .31194 H 14,51 91406 HA 19/58, I: 
69467 D 144 
69470 D 141 7472.~ 229,233 

7494 H 225,233,236 31684 H 23 93Q32 H 23 

E 14226 H 201,202 
37762 H 70 98681 H 34 

£4 212 38,75 
E4 216 )6,73 14611 H 24 
E4 226 37,74 38763 H 8,41 107047 H 
£4 294. 75 

E4A 294 38 15033 H I jl 
E4 295 36,73 15041 H 131,1'5'5 39624 HA 31 138321 H 127 

(R ... iHd 2- 46) 
PBDITED Of UNITED STA'I'EB. OF AME:J 

b 



-.299;-. 

N,~;~£;~!~~~~~n:J?",~~,,';, 

£~ PAGE 
PART 

PAGE 
m""~~;';,~1 NUMBER 

, ~~/ 

.640, T 208 23097 V 

167 7235 T 13,49 41513 v 157,159 

0522 T 112 42687 V 159_ 

9982 T 85 43222 VA 21 ;59 
143.1'44.206 9903 TB 28,69 

[ 206 43590 V 11,47 !. 

1 205 
; 

TM ! 205 A 20,59,199, 50941 V 109 .' 
201,203,204, 56}1 1M 138 

I 206 5635 1M I}) 
51344 3J,139 j" V 

I 206 201,202 7699 1M 109,112 51346 VA 31 
f·"., 

I 207 112 
51348 VA 3,1 I 206 210 

V I 211 127 

I 214 .. 204 10430 V 127 52662 VC 
215 142,144,202 52662 VE 217, 219,225 

I 
220 144 10691 v 143,206 
223 155 1069Jv "206 52745 v 

j ..•. ': 
228 151:,159 I 

I 
144 I 10733 v 

T 10789 V 213,215,219, 53505 VC 
225 53505 VE 

10815 v 219,225,229, 

C~ 
1197 T 155 233 

J 1825T 155 loBI5 VA 213,2)5,225 Y 1924T 34,71 
2517q9'R9 1 .. ··· 2583T 18r 1125l V 236 1627 if 
251713'R91 2584 T 181 11294 V 208 
251714 R91 2587T 18~ 13439 V 11,45 
251715.R91 2588 T 181 2853 Y 
251.123 R91 .220 4167 T 25,34,}), 2.1069 V 10,45 

71,75,1 09 




